Directions for use of Parts Catalogue

All component and option parts used for HJ5101 combine harvester are listed
in this parts catalogue.

1) MODEL TYPE

ARRERRER ZOOM AUGER

Coovonnne CABIN

Aeovovons SWING

Peececens PITCHING

LWeeooro- LONG CRAWLER
2) AREA CODE

E1Ge<«--- KOREA

2. Details of the Structure Table of Model

#%%  Structure Table of Model ##:*

F F
M|3FFF3FFF
IHHHT7HHH
prorouou
EEE (XXX
WwWw [WWWH
EEG |[EEG
16E |46E

om0

FIG.

PR

* % %

* % %

k% |kkk | — |

\i_nﬂ._
/
/




© ©

FIG. : Parts structure of the machine is classified by its functions.

FIG. number corresponds to the number written at the top of the parts

illustration.
Model : Shows the name of the model.
Structure Table : Shows which functions are originally equipped or can

be equipped afterwards for each machines
"%~ Standard Parts
" T  Optional Parts

"R Repair Parts (parts which can only be used for repairs)

3. Explanation for head paragraph

© ©

KEY | PART CODE DESCRIPTION g TYPE OF MODEL % 8 R| REMARKS
C | SSMABM | SSMA4SF | SSMABG | SRMASM | SRMASF | SRM48G| C | L
1 | 8595-211-001-20 | CASE/UPPER * o
1A] 8657-201-081-00 | CASE/UPPER * . i
2 | 8595-211-002-10 | CASE/LOYER * 1 i
3 | v523-100-801-80 | PIN * : :
4 | v211-260-80 BOLT, SENS * ¢ ¢
H
. ;
] ; P
\\ i
1

| P
OO OO 6 OO @

KEY shows the location of parts diagramed in the illustration.
Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.
"LH™ and RH™ on the parts name are described against the moving
direction of the machine or are described on the condition how to install
parts on the machines.
SPC : The following symbol classifies parts to be used for machines.
% means standard parts
" T~ shows that the parts can be installed as optional parts.
R~ shows that the parts can be used as applicable parts to replace
originally equipped parts
Upper column : QTY shows the number of parts to be used for one unit

of machine.



Lower column :

M-
-
AR

serial number

—229 means serial number up to 229.

230— means serial number 230 and after.

® ITC :

1

2

3

@ CoL :

-

~-OLD < NEW

Interchangeability

is indicated for parts supplied by a meter long.

is indicated for parts supplied by liter.

New parts can be used in place of the old parts.

“--OLD — NEW

0ld parts can be used in place of the new parts.

~---OLD —< NEW

is indicated for parts need to be adjusted or regulated.

0ld parts and new parts can not be replaced each other.

Color code

Color is signified with color code number for colored parts

Please see the color list shown in the next page.

® GRP :

% Other maker’ s part code number is shown in this column.

Parts shown in this column can be replaced by SET parts

Example : Parts marked ® can be replaced by parts marked ®, and

® for ©, so the rest follow in the same alphabetical order.
© Remarks

*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.

4. Color :

The following colors are used color parts

COLOR COLOR SPRAY TYPE PAINTS 4K DRUM| PAINTS 16K DRUM

CODE PARTS CODE PARTS CODE PARTS CODE
2H DYNAMIC YELLOW 2 1300-910-001-20 | 1300-910-003-00 | 1300-910-004—00
51 SUNSET GRAY 1300-959-001-20 | 1300-959-003-00 | 1300-959-004-00
6 G SUMMER WHITE 1300-958-001-20 | 1300-958—-003—00 | 1300-958—-004-00
TF MIRROR BLACK 1300-954-001-20 | 1300-954-003—00 | 1300-954-004-00
NOTE : Color code is signified only for the parts assigned by the maker as

color parts.




5. Serial Numbers :

For chassis&engins serial number is shown on the LABEL.

Please see

g

y_*&
F=:
S

2

B
w oy

R
4
B
B
S
L

Elﬁ.f_-.‘-lll
R a0 R SR o

Ik

#Ext HBERIELRXESH
ISEKI & CO., LTD. MADE IN JAPAN

6. Parts Order

When you order parts, please make sure of correct numbers.

When substitute parts is available, the part number ordered will be
automatically turned to a new part number.

Please be sure to use “ISEKI GENUINE PARTS” .

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

© 0 3|01k Wb+~

I S I ol B S R N SR N SR S I S SR R S o S R R O R SR O O S o B R O e Gl B R o SR R O SR SR I




**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

46
47
48
49
50

51
52
53
54
55

56
57
58
59
60

61
62
63
64
65

66
67
68
69
70

71
72
73
74
75

76
7
78
79
80

81
82
83
84
85

86
87
88
89
90

K K K K K| K K X K KK KX K K| KKK K K| KKK K K| KKK K K| KKK K K| KKK K K| KK KX X




**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

91
92
93
94
95

96
97
98
99
100

101
102
103
104
105

106
107
108
109
110

111
112
113
114
115

116
117
118
119
120

121
122
123
124
125

126
127
128
129
130

131
132
133
134
135

I S I ol B S R N SR N SR S I S SR R S o S R R O R SR O O S o B R O e Gl B R o SR R O SR SR I




**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

136
137
138
139
140

141
142
143
144
145

146
147
148
149
150

151
152
153
154
155

156
157
158
159
160

161
162
163
164
165

166
167
168
169
170

171
172
173
174
175

176
177
178
179
180

K K K K K| K K X K KK KX K K| KKK K K| KKK K K| KKK K K| KKK K K| KKK K K| KK KX X




**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

181
182
183
184
185

186
187
188
189
190

191
192
193
194
195

196
197
198
199
200

201
202
203
204
205

206
207
208
209
210

211
212
213
214
215

216
217
218
219
220

221
222
223
224
225

I S I ol B S R N SR N SR S I S SR R S o S R R O R SR O O S o B R O e Gl B R o SR R O SR SR I




10

**%% Structure Table of Model *#*x*

FIG.

= m g O Z

57
1C
0A
1P
EL
1w
6E

226
227
228
229
230

231
232
233
234
235

236
237
238
239
240

241
242
243
244
245

246
247
248
249
250

251
252
253

K K KK K K K K| K TR KK K KK KK KKK KR KKK X




11

(TRAVELING SECTION)

F1G.68 F1G.66, 67

FI1G.23,24,60 FIG.62

FI1G.86,94

FI1G.14~18
FIG.19~21
FI1G.49,84,85

FIG.31 FIG.56,57
FIG.30,58 FIG.32
FIG.27~29, 63 FIG.35
FIG.25,39, 40,45
FIG.47,48
F1G.88~92 o =\ -
FI1G.93 S
FIG.69 FIG.26
FIG.36
o FIG.61,81
N § FI1G.33,59
— :
F1G. 7974 FIG.1~13,34,64,70,71

FIG.75~80,82, 83 F1G.37,38,41~44, 46




12

(REAPING SECTION)

FI1G.169~171,177 FIG.178
F1G.104, 106~108,110,111, 113 F1G.141, 142, 156~160

FIG.115,116, 121,122, 129~132 FI1G. 166, 182
FIG.104,109~111,117 §
FI1G. 123, 124, 133~136

FI1G.102
FI1G.137~140, 143~155
FI1G.161~165, 175

FIG.95~101
F1G.104, 105, 110~112, 114, 120, 125~128

FI1G.176

A
)

2:0:0:0

F1G.179~181
FI1G.167,168, 172~174 F1G. 103,118,119




(THRESHING SECTION)

FI1G.229

F1G. 195~198, 234
- FIG. 188~190, 204~211
F1G.223
H 1
e [0

F1G.183~187,191~194, 199~203

)PF

OIR 0)JH{ 0RO,

FI1G.221, 222, 224~228, 230, 231

13



Contents

HJ5101E16

ENGINE(4TNV94FHT-SISC2)

CYLINDER BLOCIK e teeerreeeeseesensatententettatentetsnttntentenontsatessatontontessotostotostatostensotsssensetssssns F1g001
GEAR HOUSING ............................................................................................................. F1g002
OIL SUMP ........................................................................................................................ F1g003
CYLINDER HEAD&BONNIE T - ceeeereeenteesettatenteutattntantatentitantitontiteniotontototiotontonsotsstonsonss Flg004
SUCTION MANIFOLD .................................................................................................... Flg005
EXHAUST MANIFOLD ................................................................................................... F1g006
CAMSHAFT&DRIVING GEAR toeeeeereereeteatentetentatitiiiiiiiiitiiiiititiateitentotiattitentstontotonenins Flg007
TTURBINE ettt ettt ettt ettt ettt sttt et easattetansasastanansaenns FlgOOS
CRANKSHAFT&PISTON ................................................................................................ F1g009
LUBOIL SYSTEM(NISC TYPE) .................................................................................... Flg010
LUB.OIL SYSTEM(SISC2 TYPE) ................................................................................... Flg()ll
LUBOIL | 1 D R Y] Flg012
COOLING WATER AT N DI\ R Flg013
FUEL SUPPLY | 24 B 1Y/ 1 R TR TR Flg014
FUEL INJECTION VALVE ............................................................................................. F1g015
FUEL PIP I rreeereereereeeeneentetantaniitiniitiiiteitititieteiionietietiiiotetiototontotoototontotostetonsstontonsessstes F1g016
STARTER MOTOR - cereeeeeeererseteetentetentttintitiitiiitiiiititetiititatiotiitetatostontensitostotessstontonses Flg017
GENERATOR ................................................................................................................... F1g018
ELC CONTROL UNIT(ECU)(NISC TYPE) .................................................................... F1g019
ELC CONTROL UNIT(ECU)(SISCz TYPE) ................................................................... FlgOZO
ELC CONTROL UNIT(DCU)(NISC TYPE) .................................................................... Flg021
ELC CONTROL UNIT(DCU)(SISC2 TYPE) .................................................................. F1g022
ELECTRIC PAR TS eeeeeeteetenseteetetantatetautetiotitetetiitintettatiatontotostontentitostotossitostonssssssosonss Flg023

ATD UNIT ........................................................................................................................ F1g024



ACCESSORY

15



16

Contents

CHASSIS

TRAVELING SECTION

CASE(TRANSMISSION)SYSTEM .................................................................................. Flg
INPUT(TRANSMISSION)SYSTEM ................................................................................ Flg
SHAFT(CHANGE/SUB) SYSTEM ................................................................................... Flg
SHAFT(COUNTER)SYSTEM .......................................................................................... Flg
CLUTCH(SIDE)SYSTEM ................................................................................................ Flg
SHAFT(DRIVE) SYSTEM ................................................................................................ Flg
SHAFT(WHEEL)SYSTEM .............................................................................................. Flg
SHAFT(CLUTCH) SYSTEM ............................................................................................ Flg
SHAFT(DIFF) SYSTEM ................................................................................................... Flg
SHAFT(INPUT/HST) QY STV eereeeeeeeneereetenteneetentatattiteiantetiitententottitentontottatentorsstsstensonss Flg
TENSION(REAPING)SYSTEM ...................................................................................... Flg
TENSION(THRESHING)SYSTEM ................................................................................. Flg
REAPING(OPEN)SYSTEM(l/Z)(2/2) .............................................................................. Flg
SUSPENSION(REAPING/FRONT)SYSTEM ................................................................. Flg
GUIDE(NARROW) SYSTEM ........................................................................................... Flg
FRAME(TRAVELING)SYSTEM(l/Z)(2/2) ...................................................................... Flg
ARM(ROLLING) SYSTEM(]_/Q) (2/2) ................................................................................ Flg
ARM(PITCHING)SYSTEM ............................................................................................. Flg
ROLLER(TRACK) AT N D\ R T Flg
ROLLER(EQUALIZER) A N 1LY TR TR Flg
ROLLER(IDLE) SYSTEM ................................................................................................ Flg
CRAWLER(55OX58X90)SYSTEM ................................................................................... Flg
COVER(CONTROL)SYSTEM ......................................................................................... Flg

COVER(FRAME) QY ST v+ eveereeerrneeneentmuttiti et Fig.

© 00 I O Ot &~ W N

[T T N T N B - O e e e e o
=W DB O W 00 o Ot W N +H O



FRAME(CONTROL)SYSTEM(1/3).(3/3) ......................................................................... Flg
SEAT SYSTEM ................................................................................................................. Flg
CLUTCH(BRACKET)SYSTEM ....................................................................................... Flg
MOTOR(CLUTCH) QY STV e eeereeeeeereessosenseneatentantitentitetiitententetiitentotsetiitensetsstsnsensotontances Flg
CLUTCH(UNLOAD)SYSTEM ......................................................................................... Flg
LEVER(H ST) A1 A D1 R T PR I Flg
LEVER(SUB) N e 1 A D1/ R R TR TT TS Flg
LEVER(STEERING)SYSTEM ......................................................................................... Flg
LEVER(OPERATION)SYSTEM ...................................................................................... Flg
MOTOR SY ST Mt eeeeeeeeeteesenseteetetentatetontentatttotetiotitentetiotontitsetoatotatsstostsntotostontorsstssons Flg
FRAME(STEP)SYSTEM .................................................................................................. Flg
PEDAL(BRAKE)SYSTEM ............................................................................................... Flg
FRAME(CABIN)SYSTEM ............................................................................................... Flg
SEAL(CABIN)SYSTEM ................................................................................................... Flg
ROOF(CABIN)SYSTEM .................................................................................................. Flg
INTERIOR(CABIN)SYSTEM .......................................................................................... Flg
DOOR SYSTEM(l/Z)(2/2) ................................................................................................. Flg
LOCK(DOOR) SYSTEM ................................................................................................... Flg
WINDOW(LH) A1 A D1\ R Flg
HATCH(REAR)SYSTEM ................................................................................................. Flg
ELCCABIN SYSTEM(1/2)(2/2) ....................................................................................... Flg
HARNESS(CABIN)SYSTEM ........................................................................................... Flg
AIR CONDITIONER(CABIN)SYSTEM(1/3)-(3/3) .......................................................... Flg
AIR CONDITIONER(EXTERIOR)SYSTEM .................................................................. Flg
BATTERY SY ST cereereerseteneeneeteetantauentantanteteitontottotoitentortotoitontottotentonsotsotontonsstostonsosscos Flg
HARNESS(CONTROL)SYSTEM .................................................................................... Flg
HARNESS(REAPING)SYSTEM ..................................................................................... Flg
HARNESS(THRESHING)SYSTEM ................................................................................ Flg
HARNESS(TRAVELING)SYSTEM ................................................................................ Flg
HARNESS(AUGER)SYSTEM ......................................................................................... Flg
HARNESS(LAMP)SYSTEM ............................................................................................ Flg
MONITOR,PANEL(SWITCH)SYSTEM ......................................................................... Flg

PANEL(FRONT/HANDLE) SYSTIIM eeeeereeneeensenneeenemniiii s Fig.

25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

17



18

GRIP(HST) A1 N DI\ R R T TR Flg
PANEL(AUGER)SYSTEM ............................................................................................... Flg
CONTROLLER(FRONT)SYSTEM .................................................................................. Flg
CONTROLLER(REAR) QY ST M e eeeeeeerreeeeeensentatetantatiitititontiitietitontitettstontontatsitontensossnces Flg
CONTROLLER(THRESHING) SYSTEM ........................................................................ Flg
SENSOR(OPERATION SEAT)SYSTEM ........................................................................ Flg
SENSOR(TRAVELING)SYSTEM(1/2)(2/2) .................................................................... Flg
SENSOR(REAPING)SYSTEM ........................................................................................ Flg
SENSOR(THRESHING) SYSTEM ................................................................................... Flg
LIGHT,WINKER el e 1 A D1/ R R T TP TP PP PP PP PP TPRPPETR Flg
HORN SYSTEM ............................................................................................................... Flg
MONITOR(REAR)SYSTEM ............................................................................................ Flg
HOSE(DRAIN/ENGINE)SYSTEM .................................................................................. Flg
BRACKET(ENGINE)SYSTEM ........................................................................................ Flg
TANK(FUEL)SYSTEM(1/2)(2/2)-++++-+-vrsesersrssssesruessrsesssmssissssssssssis s s, Fig.
PIPING(FUEL) e A A D1/ R RTTETRT IS Flg
TANK(DEF)SYSTEM ....................................................................................................... Flg
RADIATOR SYSTEM(1/2)(2/2) ........................................................................................ Flg
CLEANER(AIR)SYSTEM ................................................................................................ Flg
INTERCOOLER SYSTEM ............................................................................................... Flg
MUFFLER SYSTEM ........................................................................................................ Flg
MUFFLER(PIPE/FLEX)SYSTEM ................................................................................... Flg
DPF SYSTEM ................................................................................................................... Flg
FRAME(SEAT)SYSTEM .................................................................................................. Flg
COVER(RADIATOR) AT A DI\ R R TR Flg
FAN(REVERSE)SYSTEM(l/g)-(3/3) ............................................................................... Flg
PUMP(GEAR) SYSTEM ................................................................................................... Flg
PIPING(PUMP/GEAR) e Ao A D\ T Y Flg
VALVE(CONTROL)SYSTEM(l/Z)(2/2) ........................................................................... Flg
CYLINDER(REAPING) SYSTEM .................................................................................... Flg
5 S A 28 1 A DALY R R TTRTReS Flg
TANK(OIL)SYSTEM ........................................................................................................ Flg

HOSE(DRAIN/HST)SYSTEM ......................................................................................... Fig.

58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90



COOLER(OIL)SYSTEM ................................................................................................... Flg 91
CYLINDER(PUSH)SYSTEM ........................................................................................... Flg 992
CYLINDER A A D\ R TRy Flg 93
CYLINDER(AUGER) A1 A D1\ BT T PR PP PP T PP P PYPETRETPEPETPETPEPRR Flg 94

REAPING SECTION

DIVIDER(LH/IST)SYSTEM ............................................................................................ Flg 95
GUIDE(DIVIDE/SUB)SYSTEM ...................................................................................... Flg 96
DIVIDER(LH/zND’LH/3RD)SYSTEM ............................................................................ Flg 97
DIVIDER(RH/?}RD,RH/ZND)SYSTEM ........................................................................... Flg 98
COVER(DIVIDE)SYSTEM .............................................................................................. Flg 99
DIVIDER(RH/]_ST)SYSTEM ........................................................................................... FlglOO
GUIDE(DIVIDE)SYSTEM ............................................................................................... Flg 101
GUIDE(NARROW/LH)SYSTEM(1/2)(2/2) ...................................................................... F1g102
GUIDE(NARROW/RH)SYSTEM ..................................................................................... F1g103
CHAIN(RAISE UP)SYSTEM ........................................................................................... Flg 104
CASE(RAISE UP/LH/lST)SYSTEM ............................................................................... F1g105
CASE(RAISE UP/LH/zND)SYSTEM .............................................................................. F1g106
CASE(RAISE UP/CENTER)SYSTEM ............................................................................ F1g107
CASE(RAISE UP/RH/2ND)SYSTEM .............................................................................. F1g108
CASE(RAISE UP/RH/lST)SYSTEM ............................................................................... F1g109
ROLLER(RAISE UP)SYSTEM ........................................................................................ FlgllO
TENSION(RAISE UP)SYSTEM ...................................................................................... Flg]_l]_
GUIDE(RAISE UP/REAR/LH/]_ST)SYSTEM ................................................................. F1g112
GUIDE(RAISE UP/REAR/LH/ZND’RH/zND)SYSTEM ................................................. Flg 118
TUBE(RAISE UP/LH/IST)SYSTEM ............................................................................... F1g114
TUBE(RAISE UP/LH/zND’CENTER)SYSTEM ............................................................. F1g115
TUBE(RAISE UP/RH/ZND)SYSTEM ............................................................................. F1g116
TUBE(RAISE UP/RH/]_ST)SYSTEM .............................................................................. F1g117
CUTTER BAR SY ST M cereereereeeeneerestententatttetetietiitentoteetiitentotestintontotostontontotostontsnsotentons Flg 118
DRIVE(CUTTER BAR)SYSTEM ..................................................................................... Flgllg

RAKE UP(LH/IST)SYSTEM ........................................................................................... Fig.lQO

19



20

RAKE UP(LH/zND)SYSTEM(]_/2)(2/2) ........................................................................... F1g121
RAKE UP(CENTER’RH/2ND)SYSTEM ......................................................................... F1g122
RAKE UP(RH/]_ST)SYSTEM ........................................................................................... F1g123
HOLDER(OILER)SYSTEM ............................................................................................. F1g124
CHAIN(STALK/LH)SYSTEM .......................................................................................... F1g125
DRIVE(STALK/LH)SYSTEM .......................................................................................... F1g126
HOLDER(STALK/LH)SYSTEM ...................................................................................... Flg127
RAIL(STALK/LH)SYSTEM ............................................................................................. F1g128
CHAIN(STALK/CENTER)SYSTEM ............................................................................... F1g129
DRIVE(STALK/RH)SYSTEM .......................................................................................... F1g130
HOLDER(STALK/RH)SYSTEM ...................................................................................... Flg131
RAIL(STALK/CENTER)SYSTEM ................................................................................... F1g132
CHAIN(STALK/RH)SYSTEM ......................................................................................... F1g133
DRIVE(STALK/RH)SYSTEM .......................................................................................... F1g134
HOLDER(STALK/RH)SYSTEM ...................................................................................... Flg135
RAIL(STALK/RH)SYSTEM ............................................................................................. F1g136
CHAIN(ADJUST)SYSTEM ............................................................................................. F1g137
FRAME(ADJUST)SYSTEM ............................................................................................ F1g138
TENSION(ADJUST)SYSTEM ......................................................................................... F1g139
HOLDER(ADJUST)SYSTEM .......................................................................................... F1g140
MOTOR(DEPTH ADJUSTING)SYSTEM ....................................................................... F1g141
STAY(SENSOR/DEPTH ADJUSTING) SYSTIEDM -ceveereerreeeneerenteatentatentantatiatenieiatinieninss Flg 142
CHAIN(SUPPLY) SYSTEM .............................................................................................. Flg 143
FRAME(SUPPLY)SYSTEM ............................................................................................. Flg 144
TENSION(SUPPLY)SYSTEM ......................................................................................... F1g145
HOLDER(SUPPLY)SYSTEM .......................................................................................... Flg 146
GUIDE(SUPPLY)SYSTEM .............................................................................................. F1g147
CHAIN(SUPPLY/LOWER) A N D\ R PP IY Flg 148
FRAME(SUPPLY/LOWER)SYSTEM .............................................................................. F1g149
CHAIN(HEAD/LH) SYSTEM ........................................................................................... Flg 150
DRIVE(HEAD/LH)SYSTEM ............................................................................................ F1g151
CASE(HEAD/LH/UPPER)SYSTEM ................................................................................ F1g152

CHAIN(HEAD/CENTER)SYSTEM ................................................................................. Fig.153



DRIVE(HEAD/CENTER)SYSTEM ................................................................................. F1g154
CASE(HEAD/CENTER)SYSTEM ................................................................................... F1g155
CHAIN(HEAD/RH)SYSTEM ........................................................................................... F1g156
DRIVE(HEAD/RH)SYSTEM ........................................................................................... F1g157
CASE(HEAD/RH)SYSTEM ............................................................................................. F1g158
GUIDE(HEAD/RH)SYSTEM ........................................................................................... Flg 159
GUIDE(HEAD/RH/PROTECTOR)SYSTEM ................................................................... Flg 160
TRANSFER SYSTEM ...................................................................................................... F1g161
PULLEY(INPUT)SYSTEM .............................................................................................. F1g162
CASE(INPUT)SYSTEM ................................................................................................... F1g163
METAL(SUPPLY)SYSTEM ............................................................................................. F1g164
FRAME(REAR)SYSTEM ................................................................................................. F1g165
CASE(GEAR/ROOT/RH)SYSTEM .................................................................................. Flg 166
CASE(GEAR/LOWER) SYSTEM ..................................................................................... Flg 167
CASE(GEAR/SIDE/SYNCHRONIZE)SYSTEM(1/2)(2/2) ++r:+ssseeesssseeeessseenesssssrneessasecs Fig.168
CASE(GEAR/UPPER/SYNCHRONIZE)SYSTEM .......................................................... Flg 169
SYNCHRONIZATION SYSTEM(1/2)(2/2) ...................................................................... Flg 170
LEVER(CHANGE) SYSTEM ............................................................................................ Flg 171
FRAME(FRONT)SYSTEM .............................................................................................. F1g172
FRAME(CONNECTING)SYSTEM ................................................................................. F1g173
COVER(UPPER)SYSTEM ............................................................................................... F1g174
COVER(SIDE/LH/SYNCHRONIZE)SYSTEM ............................................................... F1g175
COVER(SIDE/RH)SYSTEM ............................................................................................ F1g176
STAY(LIGHT/HORN)SYSTEM ....................................................................................... F1g177
COVER(DUST/FRONT)SYSTEM ................................................................................... F1g178
LUBRICATION TANK SYSTEM(l/z)(z/z) ..................................................................... Flg 179
LUBRICATION HOSE(RAISE UP,BLADE)SYSTEM(1/2)(2/2)++++++reeeesssssseeeeessssssnee Fig.180
LUBRICATION HOSE(REAPING CONVEYANCE)SYSTEM(1/2)(2/2) +++--:++sreeessssee: Fig.181
LUBRICATION HOSE(THRESHING)SYSTEM ............................................................ F1g182
THRESHING SECTION

FRAME(THRESHING/l)SYSTEM(I/Z)(Z/Z) ................................................................... Fig.183

21



22

FRAME(THRESHING/2)SYSTEM ................................................................................. Flg 184
FRAME(THRESHING/S)SYSTEM ................................................................................. Flg 185
FRAME(THRESHING/4)SYSTEM ................................................................................. Flg 186
FRAME(THRESHING/5)SYSTEM ................................................................................. Flg 187
CYLINDER(MAIN) SYSTEM ........................................................................................... Flg 188
COVER(CYLINDER)SYSTEM ........................................................................................ Flg 189
COVER(STALK)SYSTEM ............................................................................................... F1g190
CONCAVE SYSTEM ........................................................................................................ Flg 191
CONCAVE(UPPER)SYSTEM ......................................................................................... F1g192
CYLINDER(2ND)SYSTEM ............................................................................................. Flg 193
CONCAVE(2ND)SYSTEM ............................................................................................... F1g194
FRAME(EJECTOR)SYSTEM .......................................................................................... Flg 195
PATCH(SEAL)SYSTEM .................................................................................................. Flg196
COVER(CUTTER)SYSTEM ............................................................................................ F1g197
FRAME(EJECTOR)SYSTEM .......................................................................................... Flg 198
DRIVE(CYLINDER)SYSTEM ......................................................................................... F1g199
CASE(GEAR)SYSTEM .................................................................................................... FngOO
TENSION(BELT)SYSTEM(1/2)(2/2) ............................................................................... F1g201
COUNTER A N D\ R T PRI Flg202
BELT(THRESHING)SYSTEM ........................................................................................ F1g203
CHAIN(FEED)SYSTEM .................................................................................................. F1g204
HOLDER(STALK)SYSTEM ............................................................................................ F1g205
LOCK(RAIL/CHIN)SYSTEM .......................................................................................... F1g206
DRIVE(CHAIN)SYSTEM(]_/?))'(?)/3) ................................................................................ F1g207
DRIVE(EJECTOR/STALK)SYSTEM .............................................................................. F1g208
RAIL(EJECTOR/STALK)SYSTEM ................................................................................. F1g209
HOLDER(EJECTOR/STALK)SYSTEM .......................................................................... F1g2 10
EJECTOR(HEAD) oA N D1 R PR F1g2 11
CONTROL(SORTER)SYSTEM ....................................................................................... F1g2 12
COVER(CYLINDER/OPEN)SYSTEM ............................................................................ F1g2 13
WINNOWER A N DI\ R T T Flg214
LINK(WINNOWER)SYSTEM ......................................................................................... F1g2 15

FAN(ZND)SYSTEM ......................................................................................................... Fig.216



DRIVE(SEPARATOR)SYSTEM ...................................................................................... F1g2 17
SEPARATOR SYSTEM .................................................................................................... F1g2 18
SIEVE SYSTEM(l/Z)(2/2) ................................................................................................ F1g2 19
SPIRAL(lST)SYSTEM ..................................................................................................... F1g220
SPIRAL(ZND)SYSTEM .................................................................................................... F1g221
SPIRAL(zND/UPPER)SYSTEM ...................................................................................... F1g222
FAN(EJECTOR/DUST)SYSTEM .................................................................................... F1g223
SPIRAL(QND/UPPER)SYSTEM ...................................................................................... F1g224
TANK(GRAIN)SYSTEM(l/g)-(S/S) .................................................................................. F1g225
DRIVE(TANK/GRAIN)SYSTEM(1/2)(2/2) ...................................................................... Flg226
DRIVE(TANK/GRAIN/2)SYSTEM .................................................................................. F1g227
AUGER(LOWER) SYSTEM .............................................................................................. F1g228
AUGER(SWING)SYSTEM(1/4)-(4/4) .............................................................................. F1g229
MOTOR(AUGER/TURN)SYSTEM .................................................................................. F1g230
COVER(TANK)SYSTEM ................................................................................................. F1g231
COVER( 1) SYSTEM .......................................................................................................... F1g232
COVER(Z) SYSTEM .......................................................................................................... F1g233
COVER(DROPPER)SYSTEM .......................................................................................... F1g234
ORNAMENT(ZOOM) ....................................................................................................... F1g235
ORNAMENT ..................................................................................................................... F1g236
PATCH(SEAL)SYSTEM .................................................................................................. F1g237
LABEL(AUGER) .............................................................................................................. F1g238
LABELMANUAL)(1/2)(2/2)++++esesesesessssesesrussasiserissssesssssssisissesssssssssse s Fig.239
LABEL(CAUTION) .......................................................................................................... F1g240
TOOLS .............................................................................................................................. Flg 241
ACCESSORIES ................................................................................................................ Flg 249
REPAIR

CABLE SET(REPAIR) ..................................................................................................... F1g243

ACH SET(REPAIR) .......................................................................................................... Fig.244

23



24

COMPONENT PARTS

FOR K185-060-000-00 ON FIG93 .............................................................................. Flg245
COMPONENT PARTS

FOR K185-108-000-00 ON FI (.98 cererreeenseneetaatantatentatiutatentontetiatontontetiotentonsotsntoncnss Flg246
COMPONENT PARTS

FOR K200-292-000-30 ON FIG.86(1/2)(2/2)++++rseserrrsersrsrserirseserrusiasssissisasiesisssssssnaens Fig.247
COMPONENT PARTS

FOR 3402-430-200-00 ON FIG118 ............................................................................. F1g248
COMPONENT PARTS

FOR 3801-291-270-00 ON FIG23,24,28 ..................................................................... Flg249
COMPONENT PARTS

FOR 3824-248-400-20 ON FIG47 ............................................................................... F1g250
COMPONENT PARTS

FOR 3824-248-440-10 ON FIG47 ............................................................................... F1g251
COMPONENT PARTS

FOR 3824-248-990-20 ON FIG48 ............................................................................... F1g252
COMPONENT PARTS

FOR 3881_115_200_00 ON FIGS ................................................................................. F1g253



ENGINE

4TNVO4FHTSISC2...HJ5101E16

YNS53-097-571-00






FIG.001 CYLINDER BLOCK

f-ﬂ-. fm
29 32
‘-x\' ‘»wl

YN53-001 -0100

TYPE OF MODEL

4TNV94F |ATNVO4F
HTNIISC HT311302

KEY PART CODE DESCRIPTION REMARKS

A -
=0oN
=R Q

Y129-978-011-81 BLOCK ASSY,CYLINDER

Y129-900-012-50 PLUGS55

1
4
5 [Y171-051-019-21 PLUG
6 1Y129-978-020-20 BOLT,METAL CAP

9 1Y129-900-024-10 BUSH,CAMSHAFT

10 |Y272-413-000-00 PLUG30

11 |Y223-510-600-12 SPRINGPIN6X12

12 |Y238-760-300-00 PLUGPT3/8,SCREW

13 |Y238-760-300-00 PLUGPT3/8,SCREW

14 |Y238-760-300-00 PLUGPT3/8,SCREW

24 1Y129-927-029-30 BEARING ASSY,THRUST

27 1Y129-978-012-00 BOLT,HEAD

28 1Y129-978-013-31 GASKET,CYL.HEAD

29 |Y729-927-028-00 BEARING ASSY, MAIN REPATIR PARTS

32 |Y129-927-023-40 BEARING ASSY,MAIN US

35 1Y129-927-029-40 BEARING,THRUST0.2508 0.5.=0.25

38 15931-901-000-02 SEAL WASHER

| k| K| K| K| K| K| K| K| %| R K| X| X K| | ¥ FOVR

1 1
5 5
>l ° U.8=0.25
2 2
1 1
1 1

39 |Y261-061-001-42 BOLT M10X 14 PLATED




28

YN53-002 -0100

FIG.002 GEAR HOUSING

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTN&SC

4TNVO4F
HTSI?CZ

A=~

jaleNe]

=~ Q

REMARKS

Y129-978-

015-

31

CASE,GEAR

Y129-100-

015-

80

PARALLELPIN8X16

Y129-900-

320-

30

O-RINGP20

Y129-900-

320-

40

O-RINGP14

Y261-060-

801-

62

BOLTM8X16PLATED

Y261-060-

802-

02

BOLTM8X20PLATED

Y262-260-

803-

02

STUD M8X30 PLATED

(3|0 O (W N

Y124-160-

017-

51

CAP,LUB.OILSUPPLY

Y243-110-

003-

20

O-RING1AP-32.0

Y129-978-

017-

20

COVER,CR SUPPLY PUM

Y261-060-

801-

62

BOLTM8X16PLATED

Y261-060-

805-

02

BOLTM8X50PLATED

Y121-023-

260-

71

COVER, PUMP

Y243-210-

008-

50

O-RING 1A G-85.0

Y261-061-

002-

02

BOLTM10X20PLATED

Y129-978-

015-

40

COVER ASSY,GEARS

Y129-916-

018-

00

SEAL,OIL

Y261-060-

804-

02

BOLTM8X40PLATED

Y261-060-

807-

02

BOLTM8X70PLATED

Y129-900-

141-

40

BEARING/6205

DO M =3 o = = o = H o] M R R R N W R R R s

D M =3 o = = o = H o] M R R R N W R R R s

Y129-900-

262-

50

BALLBEARING

N k| K| K| k| k| k| k| K| X| k| K| K| k| K| X| X| k| K| ¥ X OV




YN53-003 -0100

FIG.003 OIL

UMP

29

S | TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P [ZTNVOAFT4TNVOAF 0| R REMARKS
C | HTNISC |HTSISC2 L |P
1 |Y129-974-018-30 OIL PAN ASSY * ! !
2 [Y119-640-016-40 DRAINPLUGM22 * 1 1
5 |Y221-902-200-02 SEALWASHER22S * 1 1
6 [Y119-156-399-10 HOSE ASSY,OIL DRAIN * ! !
7 1Y119-156-399-20 HOSE,DRAIN * ! !
9 Y230-010-220-00 HOSECLAMP22 * 1 1
10 |Y230-010-220-00 HOSECLAMP22 * 1 1
11 |Y261-060-801-22 BOLTM8X12PLATED * | 16 16
12 [Y129-100-015-80 PARALLELPINSX16 * 2 2
13 |Y129-966-016-50 CASE ASSY,OIL SEAL * ! !
15 |Y129-916-017-90 SEAL/OIL/D511/95X * ! !
16 |Y129-486-016-70 BOLTM8X30,COLLARHD * 6 6




30

63— Exchange is
Service manual
please refer to.

YN53-004 -0100

39
48 ary, 35
s L‘.‘ 43 |37, 4% a0
347 38
% df a1,
33 {4 Lf o i
%2 343738 ﬁ i T
% S
34

30 (inc.31-44)

50 —

101

FI1G.004 CYLINDER HEAD&BONNET

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTNISC

4TNVO4F
HTSISC2

A=~

jaleNe]

=~ Q

REMARKS

1 |1Y123-907-115-

50

SEAL,D115/95XT11

2 |Y129-978-117-

11

HEAD ASSY,CYLINDER

9 1Y238-760-200-

00

PLUG1/4

10 |Y238-760-300-

00

PLUGPT3/8,SCREW

11 |Y272-414-000-

00

PLUG40

12 |Y129-978-111-

00

VALVE,INTAKE

13 |Y129-978-111-

10

VALVE,EXHAUST

14 |Y129-907-111-

20

SPRING,VALVE

15 |Y119-620-111-

80

RETAINER,SPRING

16 |1Y119-803-113-

40

VALVE STEM SEAL

17 1Y124-160-113-

40

SEAL,VALVE STEM

18 |1Y129-907-115-

10

BRIDGE ASSY,VALVE

20 |[Y129-150-117-

50

NUTMS8XP1.0

21 |Y123-907-118-

30

ADJUSTER,BRIDGE

22 |Y123-907-118-

20

GUIDE,BRIDGE

23 |Y273-100-700-

01

COTTER,7

25 |[Y129-978-118-

71

GASKET,INJECTOR

26 |[Y129-978-119-

00

RETAINER

27 |Y129-978-119-

50

STUD

28 |[Y120-270-544-

10

WASHER,INJECTOR

29 |Y263-060-800-

02

NUT

30 |1Y129-978-112-

40

SHAFT ASSY,ROCKER

31 |1Y129-907-112-

50

SHAFT,ROCKER ARM

32 1Y129-978-112-

60

SUPPORT,ROCKER ARM

33 |1Y129-978-112-

70

SUPPORT,ROCKER ARM

34 1Y123-907-112-

80

WASHER,WAVE

35 |1Y129-978-116-

50

ARM ASSY,ROCKER

37 |1Y129-150-112-

30

SCREW,VALVE

38 1Y129-150-117-

50

NUTMS8XP1.0

39 1Y129-978-116-

60

ARM ASSY,ROCKER

% | K| N | k| k| K| k| K| K| k| k| K| N| k| K| K| k| K| X| k| K| K| k| K| ¥| k| K| %| k| F OV

ORI | 00 DN o | | R R R R

R | 00 DN o | | R R R R




63— Exchange is
Service manual
please refer to.

YN53-004 -0100

FI1G.004 CYLINDER HEAD&BONNET

8—6 41

42
45 I\f 43
34@

— 66

L 4

30 (inc.31-44)

31

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTNISC

4TNVO4F
HTSISC2

A= -

=oa

=R Q

REMARKS

41

Y129-150-112-

30

SCREW,VALVE

42

Y129-150-117-

50

INUTM8XP1.0

43

Y129-978-119-

20

RETAINER

44

Y264-550-801-

22

BOLT,M 8X 12

45

Y261-060-804-

02

BOLTM8X40PLATED

46

Y261-060-806-

52

BOLTM8X65PLATED

47

Y262-160-806-

52

STUD/M8X65 PLATED

48

Y263-060-800-

02

INUT

49

Y124-160-017-

51

CAP,LUB.OILSUPPLY

50

Y129-978-114-

12

BONNET ASSY,HEAD

51

Y129-978-030-

10

PLATE

52

Y129-978-030-

30

SPRING,PLATE

53

Y129-978-030-

60

BAFFLE,BREATHER

54

Y265-870-501-

02

SCREW, M5X10

55

Y123-907-031-

00

DIAPHRAGM,BREATHER

56

Y123-907-031-

10

PLATE,CENTER

57

Y123-907-031-

20

PLATE,BREATHER

58

Y123-907-031-

40

SPRING

59

Y129-978-113-

11

GASKET,BONNET

60

Y119-100-113-

30

JOINT,BREATHER

61

Y129-A00-113-

30

JOINT

63

Y129-978-127-

00

SENSOR,PRESSURE

64

Y129-A00-127-

80

O-RING,PRES SENSOR

65

Y228-575-001-

00

SCREW5X10,TAPPING

66

Y228-575-001-

00

SCREW5X10,TAPPING

67

Y264-500-601-

62

BOLT/M6X16

68

Y243-110-003-

20

O-RING1AP-32.0

e I = = I T e e B e B e R e B e R e e T e ) T el R e e 11 Y YR 1 R U N TN

e S = = I T e e B e B e R e B e R e e T e ) e e e 1 I 1B Y YR T U VTN

69

Y261-060-606-

52

BOLT .M 6X 65 PLATED

|
(=]

|
(=]

70

Y119-620-016-

20

IPIN,M6X10

[

[

71

Y129-978-113-

60

SPACER

| K| K| K| k| K| %| K| K| k| | K| X| k| K| k| B| K| ¥| K| K| K| k| K| X| X K| ¥ *| FOVAR

Jury

Jury




32

63— Exchange is
Service manual
please refer to.

YN53-004 -0100

FI1G.004 CYLINDER HEAD&BONNET

39
48 41
° 42 35
s L‘.‘ 43 |37, 4% a0
347 38
?@ ] f 41
33 34 F Lf
47
32

30 (inc.31-44)

50 —

el
4

%
\5. IL. 1
i 2 =
>,
32

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

ATNV94F |ATNV94F
HTN118C HTSI1$CZ

A=~

jaleNe]

=~ Q

REMARKS

72

Y129-978

-113

-40

SPACER

73

Y129-978

-113

-51

GASKET,BONNET SPACER

74

Y129-978

-775

-00

HARNESS,WIRE

75

Y129-978

-775

-10

GUIDE

76

Y129-978

-775

-20

CONNECTOR

77

Y228-575

-001

-00

SCREW5X10,TAPPING

78

Y243-110

-003

-80

O-RING 1A P-38.0

79

Y261-060

-601

-42

BOLTM6X14PLATED

80

Y261-060

-603

-02

BOLTM6X30PLATED

81

Y261-060

-606

-02

BOLT M 6X 60 PLATED

82

Y129-973

-079

-10

LIFTER

83

Y261-060

-802

-02

BOLTM8X20PLATED

84

Y129-944

-079

-10

LIFTER

85

Y129-978

-079

-10

SPACER,LIFTER

86

Y129-978

-916

-40

BRACKET,HARNESS

87

Y261-060

-801

-42

BOLTM8X14PLATED

88

Y261-060

-801

-62

BOLTM8X16PLATED

89

Y261-061

-003

-02

BOLTM10X30PLATED

90

Y129-Co01

-030

-60

JOINT,BREATHER

91

Y129-978

-032

-50

HOSE ASSY,BREATHER

94

Y129-410

-039

-90

CLAMP 22

95

Y129-C01

-120

-60

HOSE,INTAKE

96

Y129-A00-127-11

SENSOR,AIR TEMP

97

Y129-A00-127-90

O-RING,TEMP SENSOR

98

Y230-000

-600

-00

CLAMP60

99

Y261-060

-601

-42

BOLTM6X14PLATED

100

Y119-803

-778

-30

HARNESS, WIRE

101

Y129-978-778-00

PLUG,GLOW

102

Y129-978-778-20

CONNECTOR,GLOW PLUG

103

Y129-978-118-00

GUIDE,VALVE(SUC

| k| K| k| k| K| k| k| X k| k| K| ¥| k| K| K| k| K| X| k| K| k| k| K| X| ¥ K| ¥| k| FOWR

(o T N N N L s e T e I Y 1 1B ) IS B XCT IS IS | R [ VY U Y RS R
(o T N N N L e e T s Y 1R 1B ) IS B B NC IS B | R [ VY U Y RS T

REPAIR PARTS




FI1G.004 CYLINDER HEAD&BONNET

— 66

50 —

39
48— |41
42 35
44—
45 I\f a3 |37 4% 30
34 zﬂ
? 41 42
33 34 Lf
47
32 éJ J’

34

4

30 (inc. 31-44)

63— Exchange is
Service manual
please refer to.

YN53-004 -0100

33

S [TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P [ZTNVOaFT4TNV94F| T | O | R REMARKS
C | HTNISC [HTSISC2| C | L | P

104 |Y123-907-118-10 GUIDE,VALVE * 8 8 REPAIR PARTS




34

YN53-005 -0100

FIG.005S SUCTION MANIFOLD

11,23 — Exchange is

Service manual
please refer to.

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [4TNVOaF[4TNVO4E| T | O | R REMARKS
C | HTNISC |HTSISC2|C | L | P
1 |Y129-978-121-10 GASKET MANIFOLD * ! !
2 1Y129-978-121-61 MANIFOLD ASSY,INTAKE | * ! !
3 |Y129-A00-113-30 JOINT * ! !
4 [Y129-978-121-20 MANIFOLD,SUCTION * ! !
5 |Y129-E01-137-00 VALVE,REED * ! !
6 Y129-978-137-10 SPACER,EGR VALVE * ! !
7 1Y129-978-137-20 GASKET,EGR-V SPACER * ! !
8 |Y261-060-602-02 BOLTM6X20PLATED * 2 2
9 |Y261-060-802-52 BOLTM8X25PLATED * 4 4
10 |Y262-160-602-52 STUD/M6X25 PLATED * 8 8
11 |Y129-A00-127-21 SENSOR,AIR TEMP * ! !
12 |Y261-060-804-52 BOLTM8X45PLATED * 6 6
13 |Y261-060-809-52 BOLT M 8X 95 PLATED * 4 4
14 |Y129-978-123-11 HOSE ASSY,PRESSURE * ! !
15 |'Y232-970-800-61 CLAMP, A8X 6 * 2 2
16 |Y129-978-123-31 HOSE ASSY,PRESSURE * ! !
18 |Y106-990-446-60 CLAMP 12.5 * 2 2
19 |Y129-A00-133-50 BOLT,PIPE JOINT * ! !
20 |Y221-901-200-02 SEALWASHER12S * 2 2
21 |Y261-060-601-62 BOLTM6X16PLATED * 2 2
22 |Y129-978-128-20 BEND,INTAKE * ! !
23 [Y129-A00-129-00 THROTTLE BODY(INT * 1 1
24 |Y129-A00-129-10 GASKET,THROTTLE * ! !
25 |Y121-850-770-21 GASKET,(NON-ASB.) * 1 !
26 |'Y261-060-604-02 BOLT M 6X 40 PLATED * 4 4
27 1Y261-060-802-52 BOLTM8X25PLATED * 2 2
28 |'Y261-060-809-02 BOLTM8X90PLATED * 2 2




8,34,39 — Exchange is
Service manual
please refer to.

YN53-006 -0100

FI1G.006 EXHAUST MANIFOLD

35

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTNLSC

4TNVO4F
HTSIECZ

A= -

=oa

=R Q

REMARKS

Y129-978-131-11

GASKET,EXH MANIFOLD

Y129-978-132-10

MANIFOLD,EXHAUST

Y129-F01-136-10

BOLT,M10X95 10.9T

Y129-F01-136-70

STUD,EXH. MANIFOLD

Y129-F01-136-80

SPACER,BOLT

Y129-F01-136-90

NUT,M10 SUS

Y129-A01-137-10

STUD,M10X95 10.9T

(IO O~ W DD

Y129-978-137-70

SENSOR,EXH TEMP.

9 1Y129-A00-912-00

BAND CLIP

10 |1Y129-418-183-20

STUDBOLT/M8X20

11 |Y263-061-000-02

INUT

12 |Y129-978-133-10

PIPE ASSY,EXHAUST

13 |1Y232-970-800-61

CLAMP, A8X 6

14 |Y129-978-133-30

HOSE ASSY,PRES EXH

16 |Y129-A00-133-80

CLIP,HOSE 14

17 |1Y129-A00-133-50

BOLT,PIPE JOINT

18 |Y129-A00-173-11

GASKET,SENSOR

19 |1Y261-060-601-22

BOLTM6X12PLATED

20 1Y129-978-134-11

GASKET,EGR COOLER

21 1Y129-978-134-20

COOLER,EGR

22 1Y129-E00-136-10

BOLT,M8X50 10.9

23 1Y129-F01-136-50

BOLT,M10X40 10.9T

24 1Y129-978-138-80

BEND ASSY,EGR-C OUT

25 1Y129-978-138-70

BEND,EGR COOLER OUT

26 1Y129-418-183-20

STUDBOLT/M8X20

27 1Y261-060-802-02

BOLTM8X20PLATED

28 1Y123-900-131-30

STUD, M10X22

29 1Y129-978-133-80

BEND,EXHAUST

30 [Y129-A01-136-01

BOLT,M10X50 10.9T

31 |[Y123-900-136-41

BOLT M8X95 10.9T

K| K| X K| k| K| k| K| K| k| k| K| %| k| K| k| K| K| N| K| K| k| ®| K| X| k| K| ¥ ¥ FOVAR

e S B e T S I T O e T Y T B N B O N et e I e Y T S Y (Y B Y VY - N

e e T S I T O e RV T B N B O N et e I e Y T S Y (Y B Y V- N




36 FIG.006 EXHAUST MANIFOLD

14 19 12

8,34,39 — Exchange is
Service manual
please refer to.

YN53-006 -0100

TYPE OF MODEL

ATNV94F |ATNV94F
HTN118C HTSI1$CZ

KEY PART CODE DESCRIPTION REMARKS

o~
ali=Neo!
=~ Q

32 [Y123-901-180-80 GASKET,TURBINE OUT

33 1Y263-060-800-02 NUT

34 [Y129-A00-137-52 SENSOR,EGR GAS TEMP

35 |Y129-927-138-10 GASKET/EGR PIPE

36 [Y129-978-138-20 PIPE ASSY,EGR

37 |Y261-061-002-52 BOLTM10X25PLATED

38 [Y263-060-800-02 NUT

39 |1Y129-F01-139-00 VALVE,EGR

40 |[Y129-E00-139-10 GASKET,EGR-V IN

41 |Y129-E00-139-20 GASKET,EGR-V OUT

| k| % k| K| K| K| k| %] k| X OT R

N N e Y
N N e e Y

42 |Y261-061-006-02 BOLT M10X 60 PLATED




YN53-007 -0100

FIG.007 CAMSHAFT&DRIVING GEAR

37

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F |ATNVO4F
HTNISC |HTSISC2

A= -

=oa

=R Q

REMARKS

Y129-150

-142-

00

TAPPET

Y129-978

-144-

00

ROD,PUSH

Y129-932

-145-

80

CAMSHAFT ASSY

Y129-150

-024-

50

METAL,THRUST

Y129-900

-141-

00

GEAR,CAMSHAFT

Y225-120

-701-

40

KEY7X14

Y261-060

-801-

42

BOLTM8X14PLATED

Y123-900

-250-

60

SHAFT/IDLE GEAR

Y129-927

-251-

00

GEAR ASSY,IDLE

Y261-060

-805-

52

BOLTMS8X55PLATED

Y129-978

-253-

00

INUT,M14X1.5

Y129-978

-257-

00

PULSAR

Y129-978

-259-

00

GEAR,PUMP

Y261-060

-601-

02

BOLTM6X10PLATED

Y129-978

-257-

10

SENSOR

Y261-060

-601-

42

BOLTM6X14PLATED

Y129-900

-260-

00

GEAR ASSY,PUMP

| k| %| %| %| ¥| K| K| X | K| K| B K| k| k) ¥ % X OW®R

e e B T e T I O e T e e O < )
e e . T e R e - e T e T I O e T e e O < )

Y129-927

-259-

20

BUSH,IDLE GEAR

REPAIR PARTS




FIG.008 TURBINE

38

Fig.6

YN53-008 -0100

REMARKS

[N

I C
T|O
C| L

S |TYPE OF MODEL

P [4TNVO4FT4TNVO4F
C | HTNISC |HTSISC2

*

DESCRIPTION

PART CODE

Y129-974-180-21 TURBOCHARGER,RHF5

KEY

1

2 1Y129-472-180-90 GASKET
3 [Y119-131-183-20 STUD/M8X22

4 1Y263-060-800-02 NUT




FIG.009 CRANKSHAFT&PISTON

YN53-009 -0100

TYPE OF MODEL

I
4TNV94F 4TNVO4F| T
HTNISC HT311802 C

KEY PART CODE DESCRIPTION REMARKS

=0oN
=R Q

Y129-908-210-00 CRANK SHAFT COMP

Y129-900-212-00 GEAR,CRANKSHAFT

Y121-850-212-90 PARALLELPIN

Y225-120-701-40 KEY7X14

Y129-916-216-10 BOLT,V-PULLEY

1
3
4
5 [Y121-850-219-20 PARALLELPIN10X22
6
7
8

Y129-978-216-80 V-PULLEY,CRANKSHAFT

9 1Y129-960-219-30 GASKET,WASHER

10 |Y129-960-219-40 WASHER,V-PULLEY

11 |1Y121-850-211-30 BOLT,FLYWHEEL

12 1Y129-978-215-30 FLYWHEEL ASSY

14 |[Y129-900-216-00 GEAR,RING

16 |Y129-F01-220-80 PISTON ASSY

18 |Y129-978-220-50 PISTON RING ASSY

24 1Y129-978-223-00 [PIN,PISTON

25 1Y222-520-003-40 CIRCLIP34

26 1Y129-978-230-00 ROD ASSY,CONNECTING

29 1Y129-900-232-00 BOLT,ROD

30 |Y129-927-236-00 BEARING ASSY,PIN

32 1Y129-978-239-00 BUSH,PISTON PIN REPATIR PARTS

33 1Y129-927-236-10 BEARING ASSY,PIN US U.S8.=0.25

35 |[Y129-F01-229-00 PISTON ASSY,0.25 OS 0.5.=0.25

B K| N k| K| X k| k| N k| K| X| K| K| K| k| K| X| K| ¥ ¥ ¥ X OVAR

S N N S N S T N S e = R e R
N BN B N L N B B I Y ) N B N N L L ) L [ S

37 1Y129-978-227-40 RING ASSY,0.2508 0.5.=0.25




10 FIG.010 LUB.OIL SYSTEM(NISC TYPE)

YN53-010 -0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

ATNV94F |ATNV94F
HTNllsc HTSISC2

A=~

jaleNe]

=~ Q

REMARKS

1 1Y129-978-320-00

PUMP ASSY,OIL

16 |Y261-060-804-52

BOLTM8X45PLATED

17 |Y129-F01-330-10

CASE ASSY,OIL COOLER

18 |1Y129-F01-330-20

CASE,OIL COOLER

19 |Y129-F01-330-30

PIPE,OIL COOLER CASE

20

Y158-600-514-20

PLUG, DEFLECTOR

21 |[Y221-901-600-02

SEALWASHER16S

22 |Y129-900-320-30

O-RINGP20

23

Y261-060-602-22

BOLTM6X22PLATED

24

Y262-160-602-02

STUD/M6X20 PLATED

25 |Y263-660-600-02

NUTM6

26

Y129-978-330-20

GASKET

27

Y129-978-330-50

COOLER,OIL

28

Y129-978-330-70

GASKET,COOLER

29

Y129-F61-494-40

JOINT,R3/8

32 1Y261-060-803-52

BOLT/M8X35

33 |1Y261-060-805-52

BOLTM8X55PLATED

34 1Y262-160-804-02

STUD M 8X 40 PLATED

35 |Y263-060-800-02

NUT

36 |[Y263-761-000-02

U-NUTM10

37 |1Y121-520-348-10

GUIDE, DIPSTICK

38 |1Y129-978-348-20

DIPSTICK,LUB. OIL

39 1Y119-000-351-40

STUD,LUB.OILFILTER

41 |[Y129-900-320-30

O-RINGP20

42 |Y129-900-350-00

PIPE ASSY,OIL INLET

47

Y261-060-801-22

BOLTM8X12PLATED

48

Y119-005-351-51

FILTER/LO/80X100L

% k| K| K| k| K| k| k| K| X| k| K| k| k| K| X| k| K| k| K| K| X| X| X %| *| F OV

O N S S B T U I 1 )[Ry S By N [ Ry PPN B U U BN S NS N B | A e

REPAIR PARTS




FIG.011 LUB.OIL SYSTEM(SISC2 TYPE)

YN53-011 -0100

41

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F |ATNVO4F
HTNISC HT311802

A= -

=oa

=R Q

REMARKS

1 1Y129-978-320-00

PUMP ASSY,OIL

16 |Y261-060-804-52

BOLTM8X45PLATED

17 |Y129-F01-330-10

CASE ASSY,OIL COOLER

18 |Y129-F01-330-20

CASE,OIL COOLER

19 |1Y129-F01-330-30 PIPE,OIL COOLER CASE

20 |Y158-600-514-20

PLUG, DEFLECTOR

21 1Y221-901-600-02

SEALWASHER16S

22 1Y129-900-320-30

O-RINGP20

23 1Y261-060-602-22

BOLTM6X22PLATED

24 1Y262-160-602-02

STUD/M6X20 PLATED

25 1Y263-660-600-02

INUTM6

26 1Y129-978-330-20

GASKET

27 1Y129-978-330-50

COOLER,OIL

28 1Y129-978-330-70

GASKET,COOLER

29 1Y129-F01-494-20 JOINT,R3/8

32 |Y261-060-803-52

IBOLT/M8X35

33 |Y261-060-805-52

BOLTMS8X55PLATED

34 |Y262-160-804-02

STUD M 8X 40 PLATED

35 |1Y263-060-800-02

INUT

36 |Y263-761-000-02

U-NUTM10

37 |Y121-520-348-10

GUIDE, DIPSTICK

38 |[Y129-978-348-20

DIPSTICK,LUB. OIL

39 [Y119-000-351-40

STUD,LUB.OILFILTER

41 1Y129-900-320-30

O-RINGP20

42 1Y129-900-350-00

PIPE ASSY,OIL INLET

47 1Y261-060-801-22

BOLTM8X12PLATED

48 1Y119-005-351-51

FILTER/LO/80X100L

Rl % | N | K| | | M| ®| K| K| K| k| k| k| K| %| %| K| %| ¥| ¥| ¥| X ¥ *| ¥ *AOW®R

N S e L U Y=Y S Ry Gy ) [t [y G SN [ Y BTN BTN O S o

REPAIR PARTS




42

YN53-012 -0100

FIG.012 LUB.OIL PIPE

2N

=

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [4TNVOaF[4TNVO4E| T | O | R REMARKS
C | HTNISC |HTSISC2|C | L | P
1 |Y119-761-394-50 SWITCH,HYDRAULIC * ! !
2 |Y129-F61-390-10 PIPE ASSY,OIL T/C * ! !
3 |Y124-223-399-00 RETAINER * 2 2
4 |Y121-252-391-50 BOLT,PIPEJOINT * ! !
5 |Y129-978-397-00 CHECK VALVE ASSY * ! !
11 |5931-901-000-02 SEAL WASHER * 2 2
12 |'Y234-141-000-00 GASKET10 * 2 2
13 |Y261-060-801-22 BOLTM8X12PLATED * 2 2
14 |Y129-930-390-50 PIPE * 1 1
15 | Y105-010-391-40 BOLT,PIPEJOINT * 2 2
16 |Y221-900-800-02 SEALWASHERSS * 4 4
17 |Y129-960-039-90 HOSECLIP22 * 2 2
18 |Y124-070-133-00 ELBOW(PT3/8) * ! !
19 |[Y129-F61-396-00 [PIPE,OIL RETURN T/C * ! !
20 |Y123-910-398-50 RETAINER * 1 1
21 |Y129-974-398-20 HOSE,OIL RETURN * ! !
22 |Y243-160-001-80 O-RING4DP-18.0 * ! !
23 1Y261-060-601-62 BOLTM6X16PLATED * 2 2
24 |Y261-060-801-22 BOLTM8X12PLATED * ! !
25 |Y129-908-393-90 BOLT,PIPE JOINT M8 * 4 4
26 |'Y129-978-396-50 NOZZLE * 4 4
27 1Y223-510-300-10 [SPRINGPIN3X10 * 4 4




YN53-013 -0100

FIG.013 COOLING WATER SYSTEM

41— Exchange is
Service manual
please refer to.

43

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [aTwvoaratwvoar T | O | R REMARKS
C | HTNISC [HTSISC2| C | L | P
1 |Y129-978-420-20 GASKET,WATER PUMP * ! !
2 |Y129-F61-420-30 PUMP ASSY,CW * 1 1
3 |Y124-160-019-10 PLUG,PT1/4 * 1 1
6 [Y129-978-421-11 COVER,CW PUMP * ! !
7 1Y119-593-421-21 FLANGE * ! !
8 |Y129-978-421-22 GASKET,CW PUMP * 1 1
9 (Y119-578-421-30 GASKET * 1 1
10 |Y129-978-421-41 0-RING,G45 * 1 1
14 |Y129-051-493-01 ELBOW,PT3/8 * 1 1
15 |Y129-963-493-00 JOINT,D14 * ! !
16 |Y129-978-493-80 ELBOW,R3/8 * ! !
17 |Y129-270-494-00 JOINT ASSY,PUMP * 1 1
20 [Y129-F01-494-20 JOINT,R3/8 * 1 1
21 |Y129-916-497-40 PLUG R03 * 8 8
27 |Y265-770-602-02 SCREWM6X20 * 2 2
28 |Y265-770-801-62 SCREWMSX16 * 9 9
29 (Y234-140-800-00 GASKET8,ROUND * ! !
30 |Y261-060-801-22 BOLTM8X12PLATED * 1 1
31 |Y261-060-805-02 BOLTM8X50PLATED * 5 5
32 |1Y129-978-424-00 V-PULLEY,WATER PUMP * 1 1
33 |Y123-957-424-60 V-BELT,B46.0 * ! !
34 |Y261-061-002-52 BOLTM10X25PLATED * 4 4
35 |Y124-610-486-10 THERMOSTAT,71C * ! !
36 |Y124-610-492-91 GASKET,THERMOSTAT CO | * ! !
37 |Y123-962-495-00 COVER,THERMOSTAT * ! !
38 |Y123-500-495-50 GASKET,THERMOSTAT * ! !
39 |Y261-060-802-52 BOLTM8X25PLATED * 4 4
40 |Y121-550-491-11 JOINTPT1/4 * 1 1
41 |Y129-927-449-00 SENSOR,TEMPERATURE * 1 1
42 1Y221-901-200-02 SEALWASHER12S * ! !




4 FIG.013 COOLING WATER SYSTEM

41— Exchange is
Service manual
please refer to.

YN53-013 -0100

TYPE OF MODEL
ATNV94F |ATNV94F

KEY PART CODE DESCRIPTION REMARKS

o~
ali=Neo!
=~ Q

HTNISC |HTSISC2
43 |Y129-928-494-20 JOINT ! !

44 |[Y129-E00-496-10 HOSE ASSY,EGR-C IN

46 | Y129-960-039-90 HOSECLIP22

48 |Y129-E00-496-40 HOSE,COOLER OUT A

49 1Y129-960-039-90 HOSECLIP22

52 |Y129-978-496-70 HOSE ASSY,WATER

54 |Y129-410-039-90 CLAMP 22

55 1Y129-960-039-90 HOSECLIP22

57 |1Y129-978-497-80 PIPE,CW EGR-C OUT

| k| K| k| K| K| %k| k| % F OO

I e e = - T -
I e e = - e -

58 [Y261-060-801-62 BOLTM8X16PLATED




YN53-014 -0100

FI1G.014 FUEL SUPPLY PUMP

1,2,6 — Exchange is
Service manual
please refer to.

45

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [aTwvoaratwvoar T | O | R REMARKS
C | HTNISC [HTSISC2| C | L | P
1 |Y129-978-510-00 PUMP ASSY * ! !
2 1Y129-978-511-00 VALVE ASSY,SCV S/A * 1 1
4 |Y129-978-511-20 |O-RING,SCV * 1 1
5 1Y129-978-511-30 BOLT,SCV * 2 2
6 |Y129-978-512-00 SENSOR,TEMP S/A * ! !
8 |Y129-978-512-20 O-RING,TEMP SENSOR * 1 1
9 Y129-978-513-00 SCREW KIR,HOLLOW IN * 1 1
10 [Y129-978-513-10 SCREW,HOLLOW IN * 1 1
11 |Y129-978-513-20 WASHER,HOLLOW SCREW | * 2 2
12 |Y129-978-514-00 SCREW KIR,HOLLOW OUT | * ! !
13 |Y129-978-514-10 SCREW,HOLLOW OUT * ! !
14 |Y129-978-514-20 WASHER,HOLLOW SCREW | * 2 2
15 |Y129-978-591-50 JOINT,HOSE 14 * 1 1
16 |Y129-978-591-60 JOINT ,HOSE 10 * ! !
17 |Y243-410-005-00 O-RING1AS-50.0 * 1 1
18 |Y263-060-800-02 NUT * 2 2




46

YN53-015 -0100

FIG.015 FUEL INJECTION VALVE

2-5— Exchange is
Service manual
please refer to.

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTN LSC

4TNVO4F
HTSI ECZ

A=~

jaleNe]

=~ Q

REMARKS

Y119

=717

-320

-50

O-RING,P17.0

Y129-F01-530-50

INJECTOR,CR DLC

Y129

-978

-570

-00

RAIL ASSY

Y129

-978

-571

-00

SENSOR,RAILPRESSURE

Y129

-978

-572

-00

VALVE,PRES LIMIT S/A

Y129

-978

-572

-20

SCREW,HOLLOW PRES L

Y129

-978

-572

-30

WASHER,HOLLOW SCREW

Y129

-978

-591

-70

JOINT,HOSE 10

Y261

-060

-803

-52

BOLT/M8X35

Y123

-907

-116

-01

SEAL,PIPE

Y129

-978

-591

-00

CLAMP,FUEL PIPE

Y129

-978

-591

-00

CLAMP,FUEL PIPE

Y129

-978

-597

-00

PIPE ASSY,FUEL

Y129

-978

-598

-10

PIPE ASSY,INJECTION

Y129

-978

-598

-20

PIPE ASSY,INJECTION

Y129

-978

-598

-30

PIPE ASSY,INJECTION

Y129

-978

-598

-40

PIPE ASSY,INJECTION

Y263

-660

-600

-02

NUTMS6

Y263

-660

-600

-02

NUTMS6

| k| K| K| k| X k| k| K| K| K| K| ¥| k| K| %| *| ¥ X OW®R

L I~ Y B L e A - Y YR YRS TR RS RS RS BTN

L I~ Y B Y L e I T Y YR YRS TR RS RS RS RN




YN53-016 -0100

FI1G.016 FUEL PIPE

47

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [aTwvoaratwvoar T | O | R REMARKS
C | HTNISC [HTSISC2| C | L | P
1 |Y129-A00-556-00 [FILTE ASSY,FO * ! !
2 |Y129-A00-556-10 BRACKET ASSY,FO FILT * 1 1
3 |Y129-A00-558-00 FILTER,FUEL OIL * 1 1
4 |Y261-060-803-02 BOLT/M8X30 * 2 2
5 |Y129-F33-590-10 HOSE ASSY,FUEL * ! !
8 |Y128-377-598-60 RETAINER * 1 1
9 (Y230-800-150-00 CLAMP, 15 * 2 2
10 |Y129-978-590-70 HOSE ASSY,FUEL * 1 1
11 |Y114-270-590-10 CLAMP, HOSE 12 * 2 2
14 |Y129-978-590-80 HOSE ASSY,FUEL * ! !
17 |Y230-800-110-00 CLAMP, 11 * 2 2
18 |Y129-978-590-90 HOSE ASSY,FUEL * 1 1
19 |Y114-270-590-10 CLAMP, HOSE 12 * 2 2
22 [Y261-060-801-62 BOLTM8X16PLATED * 1 1
23 [Y129-978-595-00 PIPE ASSY,RETURN * 1 1
24 |Y129-978-595-50 BOLT,PIPE JOINT M8 * 5 5
25 |Y129-978-595-60 GASKET * 5 5
26 |Y129-978-595-70 JOINT * ! !
27 |Y221-900-800-02 SEALWASHERSS * ! !




18 FIG.017 STARTER MOTOR

35— Exchange is
Service manual
please refer to.

YN53-017 -0100

TYPE OF MODEL

ATNV94F |ATNV94F
HTNllsc HTSI1$CZ

KEY PART CODE DESCRIPTION REMARKS

A= -
ali=Neo!
=~ Q

Y129-940-770-11 STARTER ASSY

Y129-940-771-00 ARMATURE ASSY

Y129-940-771-30 (COIL ASSY,FIELD

Y129-940-771-50 O-RING

1
2
5
6 [Y129-940-771-40 SCREW,CORE SET
7
8

Y129-940-771-60 BRUSH,+

9 |Y129-940-771-71 COVER

10 |Y129-940-771-81 HOLDER ASSY,BRUSH

11 |Y129-940-771-90 SPRING/BRUSH

12 1Y129-940-772-00 BRUSH

13 1Y129-940-772-10 SWITCH,MAGNETIC ASSY

14 |[Y129-940-772-21 CASE,GEAR

15 |Y129-940-772-30 RETAINER/BEARING

16 |Y129-940-772-40 LEVER SET,SHIFT

17 |Y129-940-772-50 COVER KIT,DUST

18 1Y129-940-772-60 BOLT,THROUGH

19 1Y129-940-772-70 BOLT,M6X20

20 |Y129-940-772-80 SCREW,M4

21 |Y123-900-775-10 |CLUTCH ASSY,PINION

22 1Y123-900-775-20 CLUTCH ASSY

23 |YX22-406-101-00 BEARING,BALL

24 |Y123-900-775-40 SHAFT,PINION

25 |Y119-131-775-50 STOPPER SET,PINION

29 |Y121-254-778-10 COVER,TERMINAL M

30 |Y114-371-790-70 BOLT,M6

31 |Y261-161-203-02 BOLTM12X30PLATED

32 [Y129-100-015-80 PARALLELPIN8X16

33 |1Y129-978-770-70 BRACKET,STARTER

34 |1Y261-061-003-52 BOLT M10X 35 PLATED

% | k| K| ok k| K| k| k| K| k| k| K| K| k| K| k| k| K| N| k| K| K| k| K| ¥| k| K| X| *| F OV

L - e N T N I Y Y Y N = T N e T e T Y S =Y B Y=Y R YT
L I e N T N I N Y Y oY B N B L N S I = S B B X Y Y SRS Y Y=Y B YT

35 [Y127-677-912-60 SENSOR




35— Exchange is
Service manual
please refer to.

YN53-017 -0100

FI1G.017 STARTER MOTOR

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F

4TNV94F

A= -

=oa

=R Q

REMARKS

36

Y261-060-601-42

BOLTM6X14PLATED

* O »

HTNISC
1

HTSISC2
1




50

YN53-018 -0100

FIG.018 GENERATOR

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTN&SC

4TNVO4F
HTSl?CZ

A=~

jaleNe]

=~ Q

REMARKS

Y123-958-772-10

ALTERNATOR,12V-80A

YX94-905-610-01

NUT

Y123-958-

773-80

ROTOR ASSY

Y123-958-

792-40

BEARING

Y119-620-

792-50

COVER,BEARING

Y123-958-

774-20

FRAME ASSY,DRIVE

Y123-958-

792-00

BEARING

(3|0 O [N

Y123-958-

792-10

PLATE,RETAINER

9 1Y123-958-

792-20

SCREW

10 |Y123-958-

792-30

BOLT

11 |Y123-958-

774-40

FRAME, END,RR

12 |Y123-958-

774-50

COVER, END,RR

13 |Y123-958-

774-60

PULLY

14 |Y119-620-

774-70

NUT

15 |Y123-958-

777-20

REGULATOR ASSY

16 |Y123-958-

792-60

HOLDER ASSY,SUB

17 |Y123-958-

792-70

HOLDER ASSY,SUB

18 |1Y119-620-

792-80

SPRING

19 |Y123-958-

792-80

BRUSH ASSY,SUB

20 [Y119-620-

792-90

SCREW

21 |[Y123-958-

793-00

SCREW,W/WASHER

22 1Y123-958-

793-10

SEAL,RING

23 |[Y123-958-

793-20

SEAL,RING

24 |Y123-958-

793-30

WASHER

256 |Y123-958-

793-40

INSULATION BUSH

26 1Y119-620-

793-50

NUT

27 |Y123-958-

793-50

INSULATION BUSH

28 |[Y123-958-

793-60

SCREW,W/WASHER

29 [Y123-958-

793-70

SCREW

30 |1Y123-958-

793-80

PLATE, TERMINAL

| K| K| ok k| K| k| K| K| k| k| K| | k| K| K| k| ¥ N| k| K| k| k| K| X| k| K| ¥| *| X OV

e N I N N e e T I T B B e Y e Ly e I N N L B = = Y= =

e N N N e e T I I T B B Y e Ly e N NS N L R = = = =




YN53-018 -0100

FIG.018 GENERATOR

51

S |TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P [aTwvoaratwvoar T | O | R REMARKS
C | HTNISC [HTSISC2| C | L | P

31 |Y129-979-772-50 STAY,GENERATOR A * ! !

32 1Y129-979-772-60 STAY ASSY,B * 1 1

33 |Y129-979-772-70 STAY,GENERATOR B * 1 1

34 |Y123-958-772-80 SLIDEBUSH * ! !

35 |'Y261-060-809-52 BOLT M 8X 95 PLATED * ! !

36 |Y261-061-005-02 BOLTM10X50PLATED * 1 1

37 |1Y261-061-008-52 BOLTM10X85PLATED * 2 2

38 |'Y263-060-800-02 NUT * 1 1

39 |Y119-624-773-51 BLOCK ASSY,ADJUSTER * 1 1

41 |Y261-060-810-04 BOLT M 8X100 PLATED * ! !

42 |Y263-060-800-02 NUT * ! !

43 |Y129-978-773-70 ADJUSTER,BELT * 1 1

44 |Y260-140-802-52 BOLTMS8X25 * ! !

45 |Y261-060-805-02 BOLTMS8X50PLATED * 1 1




52

FIG.019 ELC CONTROL UNIT(ECU)(NISC TYPE)

10— Exchange is

YN53-019 -0100

Service manual
please refer to.

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F

4TNVO4F
HTSISC2

A=~

jaleNe]

=~ Q

REMARKS

10

Y129-F01-759-00

ECU ASSY,SERVICE YMR

* O~ w»

HTNISC
1




FIG.020 ELC CONTROL UNIT(ECU)(SISC2 TYPE)

10— Exchange is
Service manual
please refer to.

YN53-020 -0100

KEY PART CODE DESCRIPTION

* O ®»

TYPE OF MODEL

4TNV94F
HTNISC

4TNVO4F
HTSIECZ

A= -

=oa

=R Q

REMARKS

10 |Y129-F01-759-00 ECU ASSY,SERVICE YMR




o4 FIG.021 ELC CONTROL UNIT(DCU)(NISC TYPE)

12— Exchange is
Service manual
please refer to.

YN53-021 -0100

TYPE OF MODEL

ATNV94F |ATNV94F
HTNllsc HTSISC2

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

* O~ w»

12 1Y129-F01-759-40 DCU ASSY,SERVICE YMR




FIG.022 ELC CONTROL UNIT(DCU)(SISC2 TYPE)

12— Exchange is
Service manual
please refer to.

YN53-022 -0100

KEY PART CODE DESCRIPTION

* O~ »

TYPE OF MODEL

4TNV94F
HTNISC

4TNVO4F
HTSIECZ

A= -

=oa

=R Q

REMARKS

12 |1Y129-F01-759-40 DCU ASSY,SERVICE YMR




56

YN53-023 -0100

FI1G.023 ELECTRIC PARTS

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F

4TNV94F

A=~

jaleNe]

=~ Q

REMARKS

1

Y121-750-598-

90

BAND,NYLON

HTNISC
1

HTSISC2
1

2

Y129-F01-912-

43

HARNESS,B 94FHTLONG

11

Y129-978-912-

51

HARNESS,C 94CHTLONG

16

Y129-A00-914-

51

BOOT,CAP TYPE

17

Y129-F01-916-

10

BRACKET,HARNESS

18

Y129-F01-916-

00

BRACKET,HARNESS

19

Y261-060-601-

22

BOLTM6X12PLATED

20

Y261-060-601-

22

BOLTM6X12PLATED

21

Y296-212-000-

00

BAND

22

Y129-928-797-

00

CLAMP,150-M8

23

Y261-060-801-

62

BOLTM8X16PLATED

| K| K| k| K| K| | k| X| k| X OT R

L I Y - T T Y oY e e Y

L I I e I N T N T Y Y




FI1G.024 ATD UNIT

YN53-024 -0100

5-9,11,34,36,44 — Exchange is
Service manual
please refer to.

57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTN IZSC

4TNVO4F
HTS 12302

A= -

=oa

=R Q

REMARKS

Y129-900-079-00

LIFTER,ENGINE

Y128-300-132-30

PACKING

Y129-F01-136-60

BOLT,M10X30 10.9T

Y129-F01-139-10

SENSOR,EXH.TEMP

Y129-C00-139-40

SENSOR,EXH.TEMP

Y129-C00-139-70

SENSOR,TEMPERATURE

Y129-F01-160-00

DPF ASSY

Y129-F01-162-00

CASE,DOC

Y129-F01-164-00

CASE,SOOT FILTER

Y129-978-165-50

FLANGE,OUTLET

Y129-978-166-00

GASKET,DPF

I e e N e L

I e e A e L

Y129-A00-166-10

BOLT,M8X28 10.9T

1N
o

1)
o

Y129-C01-166-80

LIFTER,DPF

=

=

Y129-978-167-00

STIFFENER,DPF A

3

3

Y129-978-167-20

STIFFENER,DPF C

[ury

[ury

Y261-060-801-42

BOLTM8X14PLATED

[

[

Y263-060-800-02

INUT

n
o

n
o

Y129-F01-168-00

BRACKET,DPF-SCR A

Y129-F01-168-10

BRACKET,DPF-SCR B

Y129-F01-168-90

BAND,DPF

Y129-A00-133-50

BOLT,PIPE JOINT

Y129-A00-173-11

GASKET,SENSOR

Y129-E00-173-10

IPIPE ASSY,PRESSURE

Y129-A00-176-00

HOSE ASSY,PRESSURE

Y129-A00-175-20

CLIP,HOSE

Y129-E30-176-00

HOSE ASSY,PRESSURE

Y129-A00-175-70

CLIP,HOSE

Y129-978-177-00

SENSOR,PRESSURE

Y129-C23-178-00

IPIPE ASSY,PRESSURE

Y129-F01-190-00

SCR ASSY

K| K| K| k| k| K| k| K| K| k| K| K| | k| K| K| k| K| %| K| K| %| k| K| X| % ¥| ¥ ¥ FOVAR

b= b e DD | DO R e s DD DN

b= b e DD | DO R e ] DD DN




58

FI1G.024 ATD UNIT

YN53-024 -0100

5-9,11,34,36,44 — Exchange is
Service manual
please refer to.

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTN&SC

4TNVO4F
HTSI?CZ

A=~

jaleNe]

=~ Q

REMARKS

37

Y129-C01-166-80

LIFTER,DPF

40

Y261-060-801-42

BOLTM8X14PLATED

41

Y129-F01-191-00

PIPE,SCR

42

Y129-F01-195-90

DOSING MODULE

43

Y129-F01-195-80

SEALING PLATE

44

Y129-F01-198-00

SENSOR,NOX

45

Y221-171-200-00

WASHER/12

46

Y261-060-603-02

BOLTM6X30PLATED

47

Y261-060-801-62

BOLTM8X16PLATED

48

Y261-061-002-02

BOLTM10X20PLATED

49

Y263-061-000-02

NUT

50

Y263-061-000-02

NUT

51

Y267-161-200-02

NUTM12

52

Y129-F01-195-00

PUMP,SUPPLY MODULE

53

Y729-F33-926-00

GASKET KIT,SCR SERVI

54

Y128-300-132-30

PACKING

55

Y129-F01-195-10

FILTER KIT,SM

56

Y129-F02-195-10

CAP KIT,SM CONNECTO

57

Y129-F01-195-20

COVER ASSY,SM FILTE

58

Y129-F01-195-30

JOINT ASSY,SM INLET

59

Y129-F01-195-40

JOINT ASSY,SM OUTLE

60

Y129-F01-195-50

JOINT ASSY,SM BACK

61

Y129-F01-195-60

JOINT ASSY,DM CW

62

Y129-F01-195-70

CAP KIT,DM

63

Y129-F01-195-80

SEALING PLATE

64

Y221-171-200-00

WASHER/12

65

Y261-060-603-02

BOLTM6X30PLATED

66

Y263-061-000-02

NUT

67

Y263-061-000-02

NUT

68

Y267-161-200-02

NUTM12

| k| K| k| k| K| k| k| X k| k| K| k| k| K| k| k| K| ¥| k| K| k| k| K| X| k| K| *| *| FOWR

S N B N B NG O N ) B S e Y ) I B ") NS R NY R Y O Y | B R T

S N B N B NG O N ) B S e I Y ) I B ") NS R NU R U R OU Y | IS R T A




YN53-025 -0100

FI1G.025 ACCESSORY

59

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

4TNV94F
HTNISC

4TNVO4F
HTSISC2

A= -

=oa

=R Q

REMARKS

Y128-300-132-

30

PACKING

Y172-B02-171-

50

RELAY,CA TYPE C

Y129-978-521-

00

PUMP,FUEL FEED

Y129-C20-557-

00

FILTER,FUEL OIL PRE

Y129-A00-557-

10

BODY ASSY

Y129-A00-557-

51

PLUG,AIR VENT

Y129-A00-557-

60

O-RING

(IO O~ W DD

Y243-110-001-

10

O-RING1AP-11.0

9 1Y129-C20-557-

20

CUP,FUEL FILTER

10 |Y129-A00-557-

30

ELEMENT

11 |Y129-A00-557-

40

O-RING

12 |Y129-A00-557-

70

FLOAT

13 |Y129-917-558-

21

SENSOR ASSY,LEVEL

14 |Y129-973-559-

00

COOLER,FUEL

15 |Y129-927-779-

20

RELAY,ISO 70A

16 |Y129-A00-779-

30

BRACKET,CONNECTOR

18 |Y119-640-927-

50

TOOL,FILTER WRENCH

19 |[Y129-A00-927-

50

WRENCH,PRE-FILTER

20 1Y230-800-160-

00

CLAMP,16

21 1Y261-060-801-

62

BOLTM8X16PLATED

%l k| K| K| k| K| N K| K| k| k| K| %| k| K| X| %] ¥ X F O

L I S I e e - T e el e e e I O . e e e e . S

L I S I e e I e I O . e e e R O S S







CHASSIS

3401-097-100-00






FIG. 1 CASE(TRANSMISSION)SYSTEM

3881-101 -0100

1S5

CA®

NI

7%
i

/i

/rz/zj-,
O
(8

2%

63

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

REMARKS

3881-101-001-10

CASE/TRANSMISSION/LH

3881-101-002-10

CASE/TRANSMISSION/RH

1

V523-100-801-60

IPIN,ST,B/8X16

2

3676-101-006-00

BOLT

Jury
o

V201-360-815-00

BOLT/M8X150/7T

V411-260-008-00

WASHER,PL/M8

V401-160-008-00

WASHER,SP/M8

(IO O~ W DD

7955-201-026-00

PLUG,DRAIN (1/4)

3680-105-018-00

BOLT,FRANGE/M8X16

V720-101-900-80

O-RING/1A,P8

3881-101-003-00

HOUSING/AXLE/LH

3881-101-004-00

HOUSING/AXLE/RH

3817-101-055-00

BEARING/BALL

V707-140-090-00

RING,SNAP/R90

D D R k| R R e ol | o

V201-361-203-00

BOLT/M12X30/7T

V401-160-012-00

WASHER,SP/M12

V721-103-108-00

O-RING/1A,G80

2137-101-005-00

CAP

3881-101-210-00

PIPE COMP

V211-360-802-00

BOLT,SP/M8X20

V720-102-402-00

O-RING/1A,P20

3852-101-061-00

SIM/30X132X01

3803-101-086-00

SHIM/0.3

| K| N k| K| K| k| k| K| k| K| K| k| k| K| k| K| X| | k| k| *| FOVAR




64

FIG. 2 INPUT(TRANSMISSION)SYSTEM

3881-102 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3881-102

-001-

00

SHAFT/INPUT

1

3824-701

-011-

00

BEARING/BALL

V600-110

-630-

60

BEARING,RB/6306

V744-130

-500-

80

SEAL,OIL/TC30508

3881-102

-002-

00

GEAR/SPUR/34

V705-140

-035-

00

RING,SNAP/35 C

3881-102

-003-

00

GEAR/22-34-41

(3|0 O (W N

3881-102

-200-

00

SHAFT COMP

3673-701

-007-

00

BEARING/BALL

1564-273

-011-

00

BEARING,RB/6207SH2

V744-135

-550-

80

SEAL,OIL/TC35558

3881-102

-004-

00

GEAR/SPUR/31

1560-306

-001-

00

BEARING,BALL 6208SH2

V706-140

-040-

00

RING,SNAP/S40

k| K| K| k| K| K| k| K| N K| K| X| *| ¥ X OW®R

I = I Y e e e R N T e

V707-140

-080-

00

RING,SNAP/R80




3401-103 -0100

FIG. 3 S

HAFT(CHANGE/SUB)SYSTEM

65

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

REMARKS

3401-103-001-00

FORK/SHIFT/SUB

3881-103-002-10

STAY/SHIFT

3881-103-004-00

SHIM/0.3

3746-112-012-00

SPRING,LOCK

V682-200-001-20

BALL,STEEL

3881-103-210-00

ARM/SHUFT/SUB COMP

V720-102-401-40

O-RING/1A,P14

(IO O~ W DD

3881-103-003-20

PLATE/SIFT/SUB

©

V201-360-805-0B

BOLT/M8X50/7T,SEAL

V304-260-008-00

INUT/M8

V401-160-008-00

WASHER,SP/M8

V411-260-008-00

WASHER,PL/M8

| k| K| k| K| K| K| K| K| ¥| ¥ X OVR

T I Y N Y e




66

3881-105 -0100

FIG. 4 SHAFT(COUNTER)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

REMARKS

3881-105-200

-00

SHAFT/COUNTER COMP

1

3824-701-011

-00

BEARING/BALL

3881-105-001

-00

GEAR/SPUR/20

3817-106-054

-00

KEY/05X05X07

3640-701-014

-00

WASHER/THRUST

V704-140-017

-00

RING,SNAP/17 C

V744-125-400

-70

SEAL,OIL/TC25407

V705-140-047

-00

RING,SNAP/47 C

© (00 [~J |0 O~ | N

1421-201-002

-00

SEAL/47

* | K| ¥ k| R K| % ¥ X OW®WR

[ V= B Y RS N




3881-106 -0100

e
e

FIG. 5 CLUTCH(SIDE)SYSTEM

9
A~
>

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

REMARKS

3881-106-001-00

SHAFT/SIDECLUTCH

3881-106-200-00

GEAR/SIDECLUTCH COMP

V707-140-062-00

RING,SNAP/R62

3881-106-260-00

GEAR/SPUR/14 ASSY

3817-106-052-10

SPRING/HCO061

3817-106-053-00

COLLAR/SIDECLUTCH

3676-107-005-00

BEARING/BALL

(IO O~ W DD

3824-106-500-20

ARM/SHIFT COMP

V710-140-007-00

RING,SNAP/7 E

3650-106-004-30

RUNNINGSHIFUTERHOOK

3881-106-270-00

ARM/CLUTCH/LH COMP

3881-106-280-00

ARM/CLUTCH/RH

V744-120-300-70

SEAL,OIL/TC20307

1369-703-006-00

PLUG

3676-106-002-00

BOLT/M12X35

3667-442-009-00

WASHER/H-12

V304-260-012-00

INUT/M12

3881-106-002-00

PLATE

V211-360-803-50

BOLT,SP/M8X35

3814-413-011-00

COLLAR/9X19X17

N k| K| %] k| K| k| K| K| K| k| K| K| k| K| K| *| ¥ F| F O

= = = D DO DOl DD DD k| e s | DD DD DD DD DD | e e




68

3881-107 -0100

FIG. 6 SHAFT(DRIVE)SYSTEM

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51 1 5?1 g i) ll} REMARKS
1 [3881-107-210-00 SHAFT/REDUCTION COMP | * !
2 |3881-107-300-00 GEAR/SPUR/35-15 ASSY * 1
3 [3824-107-053-00 BEARING/ROLLAR * 2
4 |3881-107-003-00 WASHER/REDUCTION * 1




FIG. 7 SHAFT(WHEEL)SYSTEM

14 1

3881-108 -0100

FIG.1

2

69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3881-108-003-00

GEAR/SPUR/32

3881-108-001-00

SHAFT/WHEEL/LH

3881-108-002-00

SHAFT/WHEEL/RH

V706-140-040-00

RING,SNAP/S40

3817-101-055-00

BEARING/BALL

3676-108-006-00

SEAL

3824-108-003-20

SPROCKET/WHEEL/07/A

(IO O~ W DD

3824-108-011-00

BOLT/M12X27

V401-160-012-00

WASHER,SP/M12

3824-108-012-00

HEX.BOLT

3824-108-004-30

SPROCKET/WHEEL/07/B

3824-108-011-00

BOLT/M12X27

V401-160-012-00

WASHER,SP/M12

3824-108-012-00

HEX.BOLT

3824-108-005-40

HUB/WHEEL/07

3676-108-005-00

COLLAR/WHEEL

3881-108-004-00

WASHER/25X50X6

V401-160-024-00

WASHER,SP/M24

V304-460-024-00

INUT/M24/7T

k| K| K| k| K| R| K| K| K| K| K| H| X| K| K| *| ¥ X OW®R

W= DDl D D] DO 00 i W D) O B R D] DD DN N | e DD




70 FIG. 8 SHAFT(CLUTCH)SYSTEM

4
3401-115 -0100
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511£1 E f 113 REMARKS
1 [3881-115-200-00 CLUTCH ASSY * ! FIG 253
2 [3817-352-004-00 ADAPTER/45DEG/R1/4XM * !
3 |V211-660-803-50 BOLT,SP/M8X35/7T * 6
4 |V721-103-112-50 O-RING/1A,G125 * !
5 /3824-701-011-00 BEARING/BALL * !
6 |[V707-140-062-00 RING,SNAP/R62 * !
7 |V600-110-620-50 BEARING,RB/6205 * !
8 |V744-125-450-80 [SEAL,OIL/TC25458 * 1
9 (V705-140-052-00 RING,SNAP/52 C * 1
10 |3881-115-300-00 BRAKE ASSY * !
11 |V704-140-018-00 RING,SNAP/18 C * !
%* 4

12 |V210-660-601-60 BOLT,SP/M6X16/7T




FIG. 9 SHAFT(DIFF)SYSTEM

3824-116 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

K

(=2

A= -

=on
=

3817-116-002-10 SHAFT/DIFF

3817-116-001-10 GEAR/DIFFCASE

V704-140-032-00 RING,SNAP/32 C

3817-116-003-10 GEAR/DIFF/12

V600-110-620-50 BEARING,RB/6205

V705-140-052-00 RING,SNAP/52 C

3824-116-200-10 GEAR/DIFFSIDE ASSY

V600-110-630-60 BEARING,RB/6306

O (00|30 O~ WD

3817-116-005-00 SHIM

1564-243-003-20 WASHER/30X50X04

| K| K| k| K| K| K| k| X X X OV

N DN | D] DO | s | DD e e

==
=]

V704-140-030-00 RING,SNAP/30 C




72

3401-122 -0100

FIG. 10 SHAFT(INPUT/HST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-122-001-

00

PULLEY/ENGINE

V201-461-003-

00

BOLT/M10X30/9T

V401-160-010-

00

WASHER,SP/M10

3401-122-005-

00

PULLEY/V3B135

3680-650-005-

00

KEY/08X07X33

V411-260-020-

00

WASHER,PL/M20

V401-160-020-

00

WASHER,SP/M20

(3|0 O (W N

V304-260-020-

00

NUT/M20

3881-122-210-

10

ARM/TENSION/HST COMP

3853-122-005-

00

HUB/34X28X49

V600-150-600-

50

BEARING,RB/6005SS

V705-140-047-

00

RING,SNAP/47 C

V411-260-016-

00

WASHER,PL/M16

V401-160-016-

00

WASHER,SP/M16

V304-260-016-

00

NUT/M16

3853-122-009-

20

PULLEY/FT100X66

V600-150-630-

40

BEARING,RB/6304SS

V705-140-052-

00

RING,SNAP/52 C

V704-140-020-

00

RING,SNAP/20 C

3817-122-006-

10

ROD/10X200

3885-205-016-

00

WASHER/12X26X5

V411-260-010-

00

WASHER,PL/M10

V304-260-010-

00

NUT/M10

3659-114-002-

20

SPRING/HE112

3881-122-220-

00

STAY/TENSION/HS COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

3401-122-210-

00

FRAME/HST COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

| K| K| k| k| K| k| k| N| k| K| X| k| k| K| k| X| ¥| k| K| %| k| K| X| ¥| k| ¥ *| F OV AR

(o I N e B Ny B B L I L T Y | e B B e B e N | B X | e B Y B e B e N e T e

3880-122-003-

00

BELT/VB056




FIG. 11 TENSION(REAPING)SYSTEM

3401-133 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

o
(=2
A -
=0oN
=R Q

3881-133-280-00 ARM/TENSION/REA ASSY

3676-133-013-00 BUSH,15X17X15

3657-703-001-01 PULLEY/FT095X030 TF

V704-140-020-00 RING,SNAP/20 C

V600-150-620-40 BEARING,RB/6204SS

V705-140-047-00 RING,SNAP/47 C

V411-260-014-00 WASHER,PL/M14

(IO O~ W DD

V704-140-015-00 RING,SNAP/15C

9 |3817-133-002-10 PIN/15X88

10 |V411-260-016-00 WASHER,PL/M16

11 |V401-160-016-00 WASHER,SP/M16

12 |3881-133-210-00 STOPPER/BELT/REAP

13 |V211-360-802-00 BOLT,SP/M8X20

14 |3817-133-200-10 PULLEY,VC119

15 |1324-205-002-00 WASHER,FOLLOWER

16 |[V211-560-802-50 BOLT,S/M8X25/7T

17 13401-133-001-00 BELT/VC064

18 |3894-133-250-00 CABLE/REAP  ASSY

19 |3881-210-001-00 HUB/8X12X12

20 |V411-260-012-00 WASHER,PL/M12

21 |V411-260-008-00 WASHER,PL/M8

22 |V500-162-501-50 [PIN,SPLIT/2.5X15

23 11342-402-006-00 BAND,WIRE/250

24 [1337-401-006-00 SPRING

25 13676-832-011-00 STOPPER/CABLE/3

% k| R k| k| | k| k| K| %| k| K| k| K| K| K| k| K| N| K| K| X| *| F| | * O

T N I Y Y N Y e e B B e R I e e e I ) R e e R e L I O e

26 |3817-133-005-00 TUBE/04X07X20




74

FIG. 12 TENSION(THRESHING)SYSTEM

3401-135 -0100

N
]
\
\
VAN
\ 6 \
G 3
\ N
R
WE&Y N

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

REMARKS

3401-135-310-

10

STAY/TENSION/THRSHER

V211-660-802-

00

BOLT,SP/M8X20/7T

V201-361-006-

50

BOLT/M10X65/7T

V411-260-010-

00

WASHER,PL/M10

V401-160-010-

00

WASHER,SP/M10

3401-135-210-

00

ARM/TENSION/THRESHER

V600-150-600-

40

BEARING,RB/6004SS

(3|0 O (W N

V704-140-020-

00

RING,SNAP/20 C

V705-140-042-

00

RING,SNAP/42 C

3853-122-009-

20

PULLEY/FT100X66

V600-150-630-

40

BEARING,RB/6304SS

V705-140-052-

00

RING,SNAP/52 C

V704-140-020-

00

RING,SNAP/20 C

3401-135-230-

00

STOPPER/BELT COMP

V211-361-002-

00

BOLT,SP/M10X20

3401-135-270-

20

PLATE/STAY COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

3401-135-003-

00

GUIDE/200

3824-135-002-

10

SPRING/HE117

3871-135-002-

00

TUBE/015

3401-135-240-

10

CABLE/THRESHER

3401-135-004-

00

BELT/VB056

®| K| N k| K| K| k| K| %| k| K| K| k| K| K| k| X K| *| k| X F O W

| [ N o NN N N N N N NN




3401-140 -0100

FIG. 13 REAPING(OPEN)SYSTEM(1/2)

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-140-200-00

BASE/OPEN/5 COMP

3825-152-003-00

BOLT/M12X40

V401-160-012-00

WASHER,SP/M12

3881-140-002-00

METAL/SWING

V760-150-000-00

INIPPLE,GREASE

3652-170-001-10

CAP/NIPPLE

3881-140-240-00

PLATE/HINGE/5 COMP

(IO O~ W DD

3881-140-230-00

[PIN/OPEN

V211-660-802-00

BOLT,SP/M8X20/7T

V201-361-202-50

BOLT/M12X25/7T

V401-160-012-00

WASHER,SP/M12

3680-640-006-00

WASHER/13X26X05

3825-140-001-00

METAL/LIFT/LH

3824-140-250-00

IPIN/116 COMP

V211-660-802-00

BOLT,SP/M8X20/7T

1750-626-002-00

BOLT/M12X130/9T

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3825-140-005-00

PLATE/Z/38X65

V211-660-801-60

BOLT,SP/M8X16/7T

3825-140-003-00

METAL/LIFT/UPPER

V201-361-203-50

BOLT/M12X35/7T

V401-160-012-00

WASHER,SP/M12

3401-140-002-00

PLATE/FRONT

V211-660-801-60

BOLT,SP/M8X16/7T

3401-140-001-00

BRACKET/LIFT/RH

3401-140-003-00

BOLT/M14X40

V401-160-014-00

WASHER,SP/M14

3817-152-280-10

PLATE/SIDE COMP

V211-361-002-00

BOLT,SP/M10X20

N | K| N k| k| K| K| K| K| k| k| K| N| k| K| | K| K| N| k| K| K| k| K| X| K| K| ¥ *| FOVR

e S D B I e B A B B B e B Y e e Y Y Y e A . N




76

FIG. 13 REAPING(OPEN)SYSTEM(2/2)

31~46,50,51-PLEASE SEE 1/2 PAGE

3401-140 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

31

3822-152-001-

10

BOLT/M10X20

32

V401-160-010-

00

WASHER,SP/M10

33

3817-152-004-

20

METAL/LIFT/UPPER/RH

34

3817-152-008-

00

PIN/15X38

35

V704-140-015-

00

RING,SNAP/15 C

36

3817-152-260-

00

HOOK

37

3680-153-003-

00

NUT/M16X1

38

3817-152-270-

00

HOOK,UPPER

39

3894-140-001-

00

PIN/15X23

40

V704-140-015-

00

RING,SNAP/15 C

41

3817-152-009-

00

LEVER

42

3817-152-007-

00

PLATE,LOCK

43

V211-360-801-

20

BOLT,SP/M8X12

44

3401-140-210-

00

TUBE/LIFT/UPPER COMP

45

V211-660-802-

00

BOLT,SP/M8X20/7T

46

V211-661-002-

00

BOLT,SP/M10X20/7T

47

3894-140-011-

00

GUIDE/RUBBER

48

V211-660-801-

60

BOLT,SP/M8X16/7T

49

1342-402-006-

00

BAND,WIRE/250

50

3871-152-210-

00

STAY/RH COMP

I T Y N e e i | e e i | N e S e e e

51

V211-661-002-

00

BOLT,SP/M10X20/7T

$ | k| K| K| k| k| k| k| K| X| K| K| K| k| K| K| K| K| %| *| X OWR




FIG. 14 SUSPENSION(REAPING/FRONT)SYSTEM

3401-152 -0100

L)

0N

8

ol

AL TR

N

Ll

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3825-152-310-00

BRACKET,LIFT/SUB

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

INUT/M10

3401-152-200-00

ARM/LIFT/REAR/SUB

3645-152-001-00

METAL

3825-152-012-10

IPIN/15X193

(IO O~ W DD

1337-721-002-00

WASHER/11X24X3

V304-260-010-00

INUT/M10

3825-152-38330-00

ARM,LIFT/SUB COMP

3825-152-012-10

IPIN/15X193

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

INUT/M10

3825-152-011-00

SHIM/1.0

V211-661-002-50

BOLT,SP/M10X25/7T

| K| X | k| K| K| k| K| N X| K| X| *| ¥ X OW®R

DOl D] D] k| k| | D] | = s e D] D] DD




78

3401-155 -0100

FIG. 15 GUIDE(NARROW)SYSTEM

s—5b

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJEE,]%N E cL> 1; REMARKS
1 [3401-155-210-00 GUIDE COMP * !
2 13822-407-001-00 TUBE/812 * 1
3 |V211-660-802-00 BOLT,SP/M8X20/7T * 2
4 /3822-155-002-00 PIN/0O8X50 * 4
5 [1305-241-001-00 PIN,HAIR * 4
6 [3822-155-001-00 PLATE,U/18X254 * 2
7 14101-102-038-00 WASHER/24X9X3.2 * 2
8 |8673-155-072-00 PLATE/ 1/46X85 * 2
9 |V201-260-802-00 BOLT/M8X20 * 2
10 |V401-160-008-00 WASHER,SP/M8 * 2
11 |V304-260-008-00 NUT/MS8 * 2
12 |[V411-260-008-00 WASHER,PL/M8 * 2




FIG. 16 FRAME(TRAVELING)SYSTEM(1/2)

3401-161 -0100

79

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

=R Q

REMARKS

3401-161-210-10

FRAME/RUNNING/P COMP

3401-161-310-20

FRAME/FRONT COMP

1

V201-361-203-00

IBOLT/M12X30/7T

3

V201-361-202-50

BOLT/M12X25/7T

12

V401-160-012-00

WASHER,SP/M12

15

V411-260-012-00

WASHER,PL/M12

-
ot

3401-161-510-00

FRAME/REAR COMP

(IO O~ W DD

V201-361-214-00

BOLT/M12X140/7T

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3401-161-530-00

FRAME/REAR/INNE COMP

V201-361-203-00

IBOLT/M12X30/7T

V201-361-214-00

BOLT/M12X140/7T

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3401-161-550-00

FRAME/SIDE/INNE COMP

3401-161-003-00

PLATE

V201-361-203-00

IBOLT/M12X30/7T

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3401-161-560-00

IPIN/M12 COMP

V211-360-802-00

BOLT,SP/M8X20

3881-161-340-00

PLATE/I30X30

V362-260-008-00

INUT/WASHER/M8

3401-161-690-00

GUIDE/CRAWLER COMP

V201-361-403-5B

BOLT/M14X35/7T,SEAL

V401-160-014-00

WASHER,SP/M14

3401-161-710-00

GUIDE/CRAWLER/REAR

V201-361-403-5B

BOLT/M14X35/7T,SEAL

V401-160-014-00

WASHER,SP/M14

N | k| K| k| k| K| %| K| K| k| k| K| N| k| K| | k| K| X| k| K| %| k| K| X| k| K| | *| FOVR

00| 00| DO| i x| DO | k= D] k= OO OO OO k| | 00| Q0| = =3 | DN DN D =




80

FIG. 16 FRAME(TRAVELING)SYSTEM(2/2)

3401-161 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

31

3625-151-001-

00

WASHER

32

V201-461-203-

50

BOLT/M12X35/9T

33

V401-160-012-

00

WASHER,SP/M12

34

V304-460-012-

00

NUT/M12/7T

35

V201-461-203-

00

BOLT/M12X30/9T

36

V401-160-012-

00

WASHER,SP/M12

37

V201-261-403-

00

BOLT/M14X30

38

V411-260-014-

00

WASHER,PL/M14

39

V401-160-014-

00

WASHER,SP/M14

40

3401-161-650-

00

FRAME/TRUCK ROLLER/L

41

3673-162-055-

00

GREASE NIPPLE

42

V760-150-000-

00

NIPPLE,GREASE

43

3652-170-001-

10

CAP/NIPPLE

44

3401-161-660-

00

FRAME/TRUCK ROLLER/R

45

3673-162-055-

00

GREASE NIPPLE

46

V760-150-000-

00

NIPPLE,GREASE

47

3652-170-001-

10

CAP/NIPPLE

48

K116-005-104-

00

PLUG

49

V720-102-401-

20

O-RING/1A,P12

50

3401-161-350-

00

COVER/LOWER/RADIATOR

51

V211-360-802-

00

BOLT,SP/M8X20

52

3401-161-360-

20

PLATE COMP

53

V211-661-002-

00

BOLT,SP/M10X20/7T

54

3401-161-001-

00

PLATE

55

V211-360-802-

00

BOLT,SP/M8X20

56

3401-161-002-

10

PLATE

57

V211-360-802-

00

BOLT,SP/M8X20

| K| N | k| K| k| k| K| N k| R K| k| K| H| K| K| K| k| K| %| k| K| X| *| k| X| F OO

o @ R o = o R N A R ok e o o o e b b H| s e e oo o] b o s @

58

1560-666-004-

00

BAND




3401-162 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3401-162-230-00

ARM/ROLLING/LOWER/LH

1560-433-212-00

BUSH/45X50X25

3401-162-240-00

ARM/ROLLING/LOWER/RH

1560-433-212-00

BUSH/45X50X25

3650-161-051-00

SEAL/OIL/45X58X08

3824-162-002-00

PLATE

V201-461-003-0B

BOLT/M10X30/9T,SEAL

(IO O~ W DD

V401-160-010-00

WASHER,SP/M10

3680-162-003-00

COLLAR/51X58X04

3881-162-210-00

ARM/ROLLING/FRONTO

3673-162-262-00

HUB/20X25X28

3881-162-001-00

SHAFT/55X215

3881-162-002-00

COLLAR/55X80X13

3673-162-0562-00

PLATE

W DN DO D] DD | 00| Q0| W~ 00| W D] W DD

V201-461-002-5B

BOLT/M10X25/9T,SEAL

V401-160-010-00

WASHER,SP/M10

3673-162-055-00

GREASE NIPPLE

3652-170-001-10

CAP/NIPPLE

3881-162-220-10

ARM/ROLLING/REA ASSY

3673-162-262-00

HUB/20X25X28

3881-162-001-00

SHAFT/55X215

3673-162-052-00

PLATE

V201-461-002-5B

BOLT/M10X25/9T,SEAL

V401-160-010-00

WASHER,SP/M10

3673-162-055-00

GREASE NIPPLE

3652-170-001-10

CAP/NIPPLE

3824-162-270-20

ROD/M27X123 COMP

3673-380-005-00

NUT/M27X2

3824-162-280-20

ROD(LH/M27X123) COMP

3676-162-002-00

INUT/LH/M27X2

| K| K| k| k| K| | K| K| k| k| K| N| K| K| K| k| K| N| K| K| K| k| K| ¥| ¥ K| k| *| FOVAR




82 FIG. 17 ARM(ROLLING)SYSTEM(2/2)
31~40-PLEASE SEE 1/2 PAGE

3401-162 -0100

TYPE OF MODEL

HJ5101
E16
2

KEY PART CODE DESCRIPTION REMARKS

A= -
ali=Neo!
=~ Q

31 [3817-162-005-00 ROD/M27X711

32 13680-162-340-20 [PIN/20X65

33 |[V201-361-002-0B BOLT/M10X20/7T,SEAL

34 [V401-160-010-00 WASHER,SP/M10

35 [3824-162-200-00 METAL/FRONT ASSY

36 |[3673-162-242-00 BUSH/55X60X35

37 |3881-162-003-00 BAR/30X352

38 13673-162-012-00 SEAL/OIL/55X72X09

39 |V201-361-404-5B BOLT/M14X45/7T,SEAL

40 |[V401-160-014-00 WASHER,SP/M14

41 |3680-162-291-00 ARM,CYLINDER

42 |3680-162-310-00 PIN/20X90 COMP

43 |V201-460-802-0B BOLT/M8X20/9T,SEAL

44 |V401-160-008-00 WASHER,SP/M8

45 |3401-162-310-10 FRAME/CYLINDER COMP

46 |3874-162-220-00 PIN/22X137 COMP

| k| K| k| k| K| K| k| K| K| k| K| K| k| K| %| *| X OWR

R R N N N NN

47 |V201-361-002-0B BOLT/M10X20/7T,SEAL

48 |V401-160-010-00 WASHER,SP/M10




3401-163 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-163

-230-00

FRAME/PITCHING ASSY

3673-162

-242-00

BUSH/55X60X35

3673-162

-012-00

SEAL/OIL/55X72X09

1600-502

-003-00

BOLT,SM/M08X25

V305-260

-008-00

INUT/MS8

3817-163

-003-00

IPIN/35X70

V762-150

-000-00

INIPPLE,GREASE/B-M6F

(IO O~ W DD

3652-170

-001-10

CAP/NIPPLE

3824-163

-210-00

ARM,PITCHING/LH

3650-162

-502-00

BUSH/35X39X22

3650-162

-054-00

SEAL/OIL/35X47X08

3824-163

-220-00

ARM/PITCHING/RH ASSY

3650-162

-502-00

BUSH/35X39X22

3673-162

-262-00

HUB/20X25X28

3650-162

-054-00

SEAL/OIL/35X47X08

3650-163

-530-00

METAL/PITCHING ASSY

1568-434

-222-10

BUSH/40X44X30

3673-162

-013-00

CIPE CoOMP

V201-461

-203-5B

BOLT/M12X35/9T,SEAL

V401-160

-012-00

WASHER,SP/M12

V411-260

-012-00

WASHER,PL/M12

3829-163

-001-00

SHAFT,PITCHING

3829-163

-002-00

COLLAR/40X65X13

3650-163

-052-00

PLATE

1773-434

-020-00

RING/SNAP/40

3673-162

-06565-00

GREASE NIPPLE

3652-170

-001-10

CAP/NIPPLE

% | k| K| K| k| K| k| k| K| X| k| K| k| k| K| X| K| K| K| k| K| X| k| K| k| *| F OV

D DO D D DN | 00 00 00| W Dl D] D] k= k| | D) | e DD DD DO | | |




84

3401-170 -0100

FIG. 19 ROLLER(TRACK)SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
12

A=~

jaleNe]

=~ Q

REMARKS

3401-170-001-

00

ROLLER/180

3401-170-002-

00

SHAFT/TRACKROLLER

12

V600-110-620-

60

BEARING,RB/6206

24

3401-170-003-

00

COLLAR/30X40X49

12

V707-140-062-

00

RING,SNAP/R62

12

1365-709-001-

00

SEAL,OIL/621618.5

12

V782-160-000-

2T

PLUG/SCREW/SEAL

24

(3|0 O (W N

3401-170-004-

00

SHIM/30X55X01

12

9 [3642-172-005-

00

COLLAR(30)

12

10 |3817-170-002-

00

GUARD

12

11 |V402-160-016-

00

WASHER,SP/M16

12

12 |V304-260-016-

00

NUT/M16

12

13 |V411-260-016-

00

WASHER,PL/M16

| k| K| K| K| K| ¥ k| K| K| *| ¥ X O

12




FIG. 20 ROLLER(EQUALIZER)SYSTEM

N7 o~ : . \"'.".:"{: fel -
34 ‘ 77 N

3401-171 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

o
(=2
A -
=0oN
=R Q

3401-171-220-00 FRAME/EQUALIZER ASSY

3801-162-221-00 BUSH/35X39X21

3401-171-006-00 ROLLER/EQUALIZER/A

3650-162-054-00 SEAIL/OIL/35X47X08

3401-171-210-00 SHAFT/EQUALIZER COMP

3401-171-007-00 COLLAR/25X32X29

V600-110-620-50 BEARING,RB/6205

(IO O~ W DD

3401-171-008-00 SEAL/OIL/UNITIGHTS

9 |3768-132-028-00 COLLAR,IDLE ROLLER

10 |3824-171-004-00 KEY,07X08X18

11 |3401-171-009-00 ICOLLAR/43X52X01

12 |3849-170-006-00 WASHER/TRACKROLLER

13 |V402-160-016-00 WASHER,SP/M16

14 |V334-460-016-00 NUT/M16 P=1.5

15 |V335-260-016-00 NUT/M16,P=1.5

16 |V763-150-000-00 NIPPLE,GREASE/PT1/8

17 183652-170-001-10 CAP/NIPPLE

18 |'V782-160-000-4T PLUG/SCREW/SEAL

19 |3401-171-011-00 ROLLER/EQUALIZER/B

20 |3650-162-051-00 PLATE

21 |V402-160-016-00 WASHER,SP/M16

22 |V203-361-603-0B BOLT/M16X30/7T,SEAL

23 13817-171-061-00 ROLLER/145

24 |V705-140-047-00 RING,SNAP/47 C

25 13401-171-001-00 SHAFT/ROLLER/145

26 [3805-170-003-00 BEARING/BALL

27 |3401-171-004-00 COLLAR/21X27X10

28 |3740-124-003-00 SHATER,OIL(20)

29 13621-170-003-00 SEAL,OIL

% | K| N k| | K| K| K| N | k| k| K| %| k| K| | k| K| %| K| K| K| k| K| X| k| K| k| *| F OV

W | | 00| | [ W D] D] DOl s W D] D] W | W | 00| 00| OO QO] QO W x| x| | DD

30 |3817-171-065-00 |COLLAR/20




86

3401-171 -0100

FIG. 20 ROLLER(EQUALIZER
N
- ‘/j\n::

)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A= -

jaleNe]

=~ Q

REMARKS

31

V760-150-

000-

00

NIPPLE,GREASE

32

3652-170-

001-

10

CAP/NIPPLE

33

3401-171-

002-

00

PLATE/L/38X66

34

V402-160-

016-

00

WASHER,SP/M16

35

V304-260-

016-

00

NUT/M16

36

3801-173-

006-

10

GUIDE/CRAWLER/CENTER

37

V201-361-

206-

50

BOLT/M12X65/7T

*| K| ¥| k| K| ¥| *| X OOT R

[ o B TR B N T

38

V401-160-

012-

00

WASHER,SP/M12




FIG. 21 ROLLER(IDLE)SYSTEM

3881-172 -0100

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-

172-200-00

ROLLER/IDEL ASSY

3853-

172-002-00

SHAFT/IDLE

3852-

701-003-00

BEARING/ROLLER/2206

3853-

172-001-00

ROLLER/IDLE/175

V707-

140-062-00

RING,SNAP/R62

1365-

709-001-00

SEAL,OIL/621618.5

V780-

140-000-2T

PLUG/SCREW/SEAL

(IO O~ W DD

3401-

170-004-00

SHIM/30X55X01

3642-

172-005-00

COLLAR(30)

3631-

105-003-00

WASHER,WHEEL

V401-

160-020-00

WASHER,SP/M20

V304-

260-020-00

INUT/M20

3881-

172-210-10

TENSION/IDLE COMP

3822-

172-220-00

ROD,TENSION

3817-

172-005-00

PLATE/1/38X68

V211-

660-801-60

BOLT,SP/M8X16/7T

N | K| K| k| K| K| k| K| K| %| K| X| k| k) F| * O

DOl DO DO DO s W | W R DN | R DN R DN DY




88

FIG. 22 CRAWLER(550X58X90)SYSTEM

3401-184 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

A=~

jaleNe]

=~ Q

REMARKS

1

3401-184-001-00

CRAWLER/500X58X90/DW

* O~ »

E16
2




FIG. 23 COVER(CONTROL)SYSTEM

3401-202A-0100

89

KEY

PART CODE

DESCRIPTION

A= -

=R Q

REMARKS

3881-202-210-11

COVER/FRONT/STANDARD

g-oo

V211-360-801-60

BOLT,SP/M8X16

3401-202-240-00

COVER/FLOOR/FRONT

1716-601-003-10

BOLT/KNOB/M06X13

3401-202-230-00

COVER/FLOOR/LH COMP

3881-202-003-00

INSULATOR/371X414

3801-248-051-00

INSULATOR/10X10X850

(IO U~ W DD

1690-782-013-00

INSULATOR/10X10X360

3679-834-001-00

SEAL/03X10X350

1716-601-003-10

BOLT/KNOB/M06X13

3881-202-002-01

COVER/FLOOR/PEDAL

TF

1716-601-003-10

BOLT/KNOB/M06X13

3817-710-713-00

INSULATOR

3401-202-250-00

PLATE/VOLUME COMP

V362-260-008-00

NUT/WASHER/M8

| K| K| k| K| K| k| K| K| k| K| K| % F F| F O

I L S e e e e e . N )

3820-202-005-00

SEAL, 16/BL




90

3401-204E-0100

FIG. 24 COVER(FRAME)SYSTEM

— e
\\E/”

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3881-204-200-

10

STEP/SUB/LOWER COMP

V211-661-002-

50

BOLT,SP/M10X25/7T

1395-710-004-

00

CLUTCH SPRING

3881-204-005-

00

HORSE/18X22X77

3881-204-210-

00

ROD/STEP COMP

V411-260-006-

00

WASHER,PL/M6

V401-160-006-

00

WASHER,SP/M6

(3|0 O (W N

V340-120-006-

NUT,CAP/M6

3817-670-284-

00

INSULATOR/15X30X0

3824-549-051-

00

PROTECTOR/74

3881-204-220-

00

HANDLE/STEP ASSY

2132-501-002-

00

GROMMET

1444-507-003-

00

GRIP,LEVER

V411-260-008-

00

WASHER,PL/M8

V500-162-502-

00

PIN,SPLIT/2.5X20

3871-204-210-

00

STEP/SUB/MIDDLE COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

3871-204-220-

21

COVER/FRONT/LOWER

7F

3853-204-006-

00

SEAL/03X10X630

3820-202-005-

00

SEAL, 16/BL

V210-360-601-

20

BOLT,SP/M6X12

V361-260-006-

00

NUT,WASHER/M6

V210-660-605-

00

BOLT,SP/M6X50/7T

3401-204-005-

00

COVER/STEP/E16

7F

V210-360-601-

20

BOLT,SP/M6X12

3401-204-001-

00

COVER/A/C

V211-360-801-

60

BOLT,SP/M8X16

% k| K| K| k| K| K| k| K| X | k| k| k| k| K| K| k| K| K| k| K| X| X| K| %| k| F OV

[ I B N B I N = I ey NS | e B I B e S R e T e e e e I e I




FIG. 25 FRAME(CONTROL)SYSTEM(1/3)

18, 25~27,29-PLEASE SEE 3/3 PAGE 2N
30-PLEASE SEE 2/3 PAGE // :

2

346’1({(:5&0100

PART CODE DESCRIPTION

REMARKS

-
[
=N
2
A -
=0oN
=R Q

3401-205-500-00 FRAME/CONTROL/CAB

3401-205-024-00 PLATE/ELECTRIC

3401-205-025-00 SEAIL/ELECTRIC

V210-360-601-60 BOLT,SP/M6X16

3820-202-005-00 SEAL, 16/BL

3824-549-051-00 PROTECTOR/74

3818-835-014-00 PROTECTOR/125

3647-602-006-00 SEAL

O (00|30 O~ WD E

3824-549-051-00 PROTECTOR/74

10 |3401-205-012-00 INSULATOR/PLATE/REAR

11 13401-205-270-00 FRAME/LH/REAR COMP

12 |1560-666-004-00 BAND

13 13650-201-008-00 PROTECTOR,EDGE/120

14 |3401-205-340-10 STAY COMP

I s e I e e L I I Y I N R Rt

15 |1560-666-004-00 BAND

—
IS

16 |V211-660-802-00 BOLT,SP/M8X20/7T

17 |V211-661-002-00 BOLT,SP/M10X20/7T

18 13853-202-316-10 INSULATOR/550

19 13853-338-037-00 INSULATOR/435

20 [3853-205-061-00 SEAL/03X10X850

21 |[3676-133-013-00 BUSH,15X17X15

22 12132-501-002-00 GROMMET

23 13401-205-005-10 [PLATE

24 [3650-420-007-00 BOLT/SP/M6X16

25 13401-205-310-10 BOX/ELECTRIC COMP

26 13401-205-009-00 PLATE/L/28X503

27 |V210-360-601-60 BOLT,SP/M6X16

28 13401-205-017-00 INSULATOR/40X595

29 13881-841-009-00 INSULATOR/10X400

K| K| K| k| k| K| K| K| K| k| k| K| N| k| K| K| k| K| N| k| K| K| k| K| X| % K| | *| FOVR

e I B e e B B e e e L - e e

30 |3401-205-360-20 COVER/CLUTCH COMP




92 FIG. 25 FRAME(CONTROL)SYSTEM(2/3)

90 TN 162

3401-205E-0100 ~

TYPE OF MODEL

HJ5101
E16
1

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

31 [3853-670-005-00 SEAL/03X10X1750

32 13401-905-051-00 LABEL/PANEL/CAB/E16

33 [3849-271-005-00 BOLT/SOCKET/M06X15

34 [3401-205-420-00 PLATE/SEAL/FRON COMP

35 [3401-205-023-00 SEAL/PANEL

36 [3401-205-410-00 GUIDE/LEVER/HST COMP

37 |V360-260-006-00 NUT/WASHER/M6

38 13888-205-320-11 PLATE/SENSOR COMP 51

39 |[V360-260-006-00 NUT/WASHER/M6

40 |3401-205-021-10 SEAL/LEVER/SUB

41 |3401-205-022-10 PLATE/SEAL/SUBCHANGE

42 |V360-260-006-00 NUT/WASHER/M6

43 |3853-205-550-00 PLATE/BLIND/2 COMP

44 [3824-248-027-00 WASHER/07X16X02

45 |3853-205-016-01 PLATE 51

46 |V360-260-006-00 NUT/WASHER/M6

47 [3401-205-530-10 |COVER/SIDE/CAB COMP

48 13881-205-025-10 INSULATOR/SIDECOVER

49 |[V211-360-801-60 BOLT,SP/M8X16

50 [3656-742-011-00 BOLT/SP/M8X16/

51 [1434-611-002-10 CAP(MS)

52 13401-205-006-00 SEAL/SIDE

53 11342-402-006-00 BAND,WIRE/250

54 [3881-205-016-00 PLATE//30X96

55 |V360-260-006-00 NUT/WASHER/M6

56 |3401-205-350-10 COVER/PANEL COMP

57 |3401-205-019-00 INSULATOR/10X580

58 |13805-760-214-00 INSULATOR/05X03X540

59 13853-202-316-10 INSULATOR/550

% | K| K| k| k| K| k| K| K| K| k| K| k| k| K| k| K| X N| k| K| K| k| K| ¥| X| ®| %| k| X OV

e N e - I S e T I R e B | B Ny B e B N B R N | B B Y B B e N N e e =

60 [3820-202-005-00 |[SEAL, 16/BL




25 FRAME(CONTROL)SYSTEM(3/3)
61— 59 20

62,63, 67~70-PLEASE SEE 1/3 PAGE
60,89,90-PLEASE SEE 2/3 PAGE

3401-205E-0100

TYPE OF MODEL | 1
HJ5T01 T
C

KEY PART CODE DESCRIPTION

=oa

G
R REMARKS
P

m
—
(=2}

61 |1716-601-003-10 BOLT/KNOB/M06X13

62 |[3881-205-350-01 PLATE/FULCRUM/COVER 2H

63 | V362-260-008-00 NUT/WASHER/M8

64 [3401-205-003-00 COVER/REAR/UPPER

65 3664-760-253-00 SEAT/03X10X280

66 3853-338-038-00 BOLT/TAPPING/SP

67 [3401-205-001-00 COVER

68 |[V211-360-801-60 BOLT,SP/M8X16

69 [3401-205-002-10 COVER/ENGINE/REAR

70 [3104-631-002-00 BOLT/KNOB/M8X16

71 |36583-206-007-00 WASHER

[SA I TN R Rt B S N S R N SN

72 [3401-205-320-00 COVER/INNER COMP

73 |V211-360-801-60 BOLT,SP/M8X16

74 13881-205-023-10 INSULATOR

75 |3881-205-024-00 INSULATOR

76 [3881-205-026-00 INSULATOR/10X10X593

77 13871-205-026-00 INSULATOR/15X715

78 13881-205-330-10 COVER/FILLER COMP

79 13881-205-332-10 INSULATOR/COVER/FILL

80 |V362-260-008-00 NUT/WASHER/MS8

81 [3401-205-281-00 PLATE/IN

82 |3401-205-011-00 INSULATOR/PLATE/IN

83 |V210-360-601-60 BOLT,SP/M6X16

84 [3401-205-290-10 COVER/DPF/IN/FRONT

85 [3401-205-008-00 PLATE

86 |V210-360-601-60 BOLT,SP/M6X16

87 [3401-205-381-30 PLATE

88 |V211-360-801-60 BOLT,SP/M8X16

89 [3401-205-390-10 PLATE/U/63X85 COMP

| k| ok k| k| K| K| N| ¥| K| H| K| K| k| k| k| k| K| | %| K| N| K| ¥| K| X| *| ¥ *| * OV
|
|

LTI B e A N I Y Y - N Y I Y Y 1 T

90 |[V211-360-802-50 BOLT,SP/M8X25




94

3401-206 -0100

FIG. 26 SEAT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

REMARKS

3401-206-210-

00

BRACKET/SEAT COMP

V211-360-802-

00

BOLT,SP/M8X20

V180-446-000-

80

SCREW/SET

1488-611-210-

00

ADJUSTER,SEAT L ASSY

1488-611-220-

10

ADJUSTER,SEAT/RH

V363-260-008-

00

NUT/WASHER/M8

3871-206-240-

10

ADJUSTER/SEAT COMP

(3|0 O (W N

V363-260-008-

00

NUT/WASHER/MS8

3401-206-240-

00

PLATE COMP

V363-260-008-

00

NUT/WASHER/M8

3401-206-300-

00

SEAT ASSY

1800-912-001-

00

BAG

3401-206-301-

00

BACKRESTCUSHION

3401-206-302-

00

SEATCUSHION

3401-206-002-

00

STAY/SEAT

V211-360-801-

60

BOLT,SP/M8X16

1421-602-005-

10

CUSHION,B/ RUBBER

V304-260-008-

00

NUT/MS8

V411-260-010-

00

WASHER,PL/M10

1305-241-001-

00

PIN,HAIR

N | k| K| K| k| K| k| k| K| K| k| K| K| k| K| X| %| F| X F O W

L I T I N 1 N N B Y B e B e O VI T N B [ U Y oY B Y [ N 1=




FIG. 27 CLUTCH(BRACKET)SYSTEM

3401-210 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

o
(=2
A -
=0oN
=R Q

3853-210-310-00 BRACKET/CLUTCH ASSY

2505-119-004-00 BUSH/16X18X10

1588-502-007-00 BUSH/10X12X10

V500-162-502-50 PIN,SPLIT/2.5X25

V211-360-802-00 BOLT,SP/M8X20

3853-210-380-00 MOTOR ASSY

V210-360-603-00 BOLT,SP/M6X30

(IO O~ W DD

3853-210-010-00 GEAR/SPUR/10

9 |V411-260-016-00 WASHER,PL/M16

10 |3853-210-012-00 PLATE

11 |3841-210-002-00 SHAFT/GEAR/SPER/16

12 13676-210-012-00 SPRING/HCO067

13 |V411-260-010-00 WASHER,PL/M10

14 |3676-210-011-00 BUSH/10X12X6

15 |3853-210-350-00 SHAFT/CLUTCH ASSY

16 |3650-440-014-00 BUSH/12X14X20

17 |3888-210-013-00 PLATE/1/22X79

18 |V211-260-801-60 BOLT,S/M8X16

19 |3888-210-370-01 PLATE/N/25X142 COMP 51

20 |V401-160-008-00 WASHER,SP/M8

21 |V304-260-008-00 NUT/MS8

22 13401-210-005-00 COVER/CLUTCH

23 13857-335-014-00 PROTECTOR/40

| K| K| %] k| K| %| k| K| k| k| K| K| k| K| k| B| K| N| % K| ¥ *| FOVN

e e B I S I e I e O e T e T e T el B el B e e I R T O N I S I

24 |V362-260-008-00 NUT/WASHER/M8




96

FIG. 28 MOTOR(CLUTCH)SYSTEM
S

.:( 4'

S
\%\ _FIG.25
Ny IS
3881-210 -0100
S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION P J5T01 O |R REMARKS
C E16 L P
1 |1789-695-260-10 MOTOR/DC ASSY * !
2 |[V210-360-605-00 BOLT,SP/M6X50 * 3
3 /3881-210-230-10 ARM/CLUTCH COMP * !
4 |V362-260-008-00 NUT/WASHER/M8 * 1
5 /3881-210-210-02 BRACKET/MOTOR COMP * 1 51
6 |V211-360-802-00 BOLT,SP/M8X20 * 2




3891-211A-0100

FIG. 29 CLUTCH(UNLOAD)SYSTEM

e f\\

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

REMARKS

3881-211-

240-

01

BRACKET/MOTOR COMP

V211-360-

802-

00

BOLT,SP/M8X20

3891-211-

300-

00

MOTOR/CLUTCH/UNLOAD

3891-211-

260-

00

PLATE/ARM/CLUTC COMP

V362-260-

008-

00

INUT/WASHER/M8

V210-360-

605-

00

BOLT,SP/M6X50

3881-211-

220-

00

CABLE/AUGER/SW ASSY

(IO U~ W DD

V411-260-

006-

00

WASHER,PL/M6

V500-162-

501-

50

IPIN,SPLIT/2.5X15

1342-402-

006-

00

BAND,WIRE/250

2144-513-

004-

00

SPRING/HE117

3881-211-

051-

01

PLATE

Rl k| K| K| K| K| % k| K| K| *| ¥ X OW®R

I I Y e N e R e B e e O

51

V362-260-

008-

00

INUT/WASHER/M8




o8 FIG. 30 LEVER(HST)SYSTEM

4

3401-212 -0100

KEY PART CODE DESCRIPTION REMARKS

3401-212-200-10 BRACKET/FRONT ASSY

3650-106-006-00 BUSH/15X17X15

V211-360-802-00 BOLT,SP/M8X20

1342-402-006-00 BAND,WIRE/250

3401-212-220-00 PLATE/LEVER/HST ASSY

3650-106-006-00 BUSH/15X17X15

3864-225-001-00 LINING/HST

(3|0 O (W N

V201-260-804-00 BOLT/M8X40

9 'W201-260-806-00 BOLT/M 8X60

10 |V304-260-008-00 NUT/MS8

11 |3650-212-001-00 ARM,HST LEVER

12 |V411-260-014-00 WASHER,PL/M14

13 |V304-260-014-00 NUT/M14

14 |V305-260-014-00 NUT/M14

15 |3881-212-003-00 PLATE/HST

16 |3849-212-200-30 LEVER/HST COMP

17 13849-212-001-00 SPRING/HT029

18 |V411-260-014-00 WASHER,PL/M14

19 |V500-163-002-50 PIN,SPLIT/3X25

20 [3401-212-240-00 ROD/M8-M10X450 COMP

21 |3676-215-260-00 END/ROD/8

22 |V304-260-008-00 NUT/M8

23 |3670-221-004-00 BALL,PILLOW/10/L

24 |3625-212-007-00 NUT/M10

25 [3814-741-221-00 WASHER/09X14X02

26 |V401-160-008-00 WASHER,SP/M8

27 |V304-260-008-00 NUT/MS8

28 |3881-212-250-00 ROD/ADJUST COMP

29 |V304-260-008-00 NUT/M8

| K| K| k| k| K| k| k| K| k| k| K| k| k| K| k| k| K| k| k| K| k| k| K| ¥| k| K| %| *| X OV

T N N N T N N e N e T e e e e e e e I e T e e T O T 1Y S B YA YRS SO | T S

30 [3881-212-008-00 WASHER/11X22X1




FIG.30 LEVER(HST)SYSTEM

4

3401-212 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511601 E <L> 1; REMARKS
31 |V411-260-010-00 WASHER,PL/M10 * !
32 |V500-163-002-50 PIN,SPLIT/3X25 * 1
33 13401-212-250-00 BRACKET(HST) COMP * 1
34 |V304-260-012-00 NUT/M12 * 2
35 |'V411-260-012-00 WASHER,PL/M12 * !
* 1

36 3885-205-016-00 WASHER/12X26X5




100

10 —

ffﬁfﬁm

3401-213 -0100

w_@LM

FIG. 31 LEVER(SUB)SYSTEM

13

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-213-240-

00

ARM/CHANGE = COMP

1752-553-005-

10

COLLAR/16X25X20

3401-213-220-

10

LEVER/SUB COMP

3843-211-005-

00

SEAL/12X35

V201-460-805-

00

BOLT/M8X50/9T

3676-711-006-

00

WASHER/09X18

V304-260-008-

00

NUT/M8

(3|0 O (W N

3625-220-002-

00

SPRING

9 [3401-213-001-

00

GRIP/CHANGE

10 |3401-213-230-

00

ROD/M10X600 COMP

11 |2163-775-010-

00

END,ROD,M10/RH

12 |V304-260-010-

00

NUT/M10

13 |2163-775-009-

00

END,ROD,M10/LH

14 |3625-212-007-

00

NUT/M10

15 |V401-160-010-

00

WASHER,SP/M10

16 |V304-260-010-

00

NUT/M10

| K| K| k| K| K| k| K| K| k| % K| *| * F| F O W

L e e e e N N T e e e




FIG. 32 LEVER(STEERING)SYSTEM 101

26 27 28

3401-215E-0100

TYPE OF MODEL | 1
HJ5T01 T

KEY PART CODE DESCRIPTION REMARKS

o
(=2
a
=0oN
=R Q

3853-215-210-00 LEVER/STEERING ASSY
1588-502-007-00 BUSH/10X12X10
3853-215-001-00 BOOT/POWERSTEERING
3401-215-660-00 GRIP/POWERSTEERING/E
V120-364-001-60 SCREW,SP/M4X16
3853-215-240-10 BRACKET/STEERIN ASSY
1588-502-007-00 BUSH/10X12X10
3853-215-230-00 [PIN/10X54 COMP

9 |V211-360-802-00 BOLT,SP/M8X20

10 |3801-215-008-00 HUB/21X25X17

11 13659-223-003-10 SPRING/HT29

12 |3853-215-280-10 PLATE/BRACKET COMP
13 |3849-215-008-00 WASHER/26X35X02

14 |V411-260-010-00 WASHER,PL/M10

15 |V704-140-010-00 RING,SNAP/10 C

16 |V704-140-025-00 RING,SNAP/25 C

(IO O~ W DD

17 |3817-280-510-00 SENSOR,ANGLE

18 13849-215-290-00 ARM ASSY

19 |1588-651-322-10 ARM

20 [3801-306-004-00 PLATE,SENSOR NUT

21 |V120-364-001-60 SCREW,SP/M4X16

22 13849-215-011-00 SCREW/3X8

23 13849-215-012-00 SCREW/4X12

24 13849-215-013-00 SCREW/4X16

25 |V120-375-001-20 SCREW,SP/M5X12

26 [3849-212-005-00 COUPLER/HW090-6P

27 [3849-212-006-00 RETAINER/HW090-6P

28 13849-212-007-00 WASHERSEAL/HW

29 |V362-260-008-00 NUT/WASHER/MS

| K| K| k| k| K| %| K| K| ®| k| K| N| k| K| k| K| K| X| k| K| %| k| K| X| k| K| k| *| FOVAR

e e e e B I T I T I e B B N e Y I O e B Y I N 1Y Y B XY X e e R L

30 |[3853-215-002-00 STOPPER/BOOT




102

FIG. 33 LEVER(OPERATION)SYSTEM

3401-216 -0100

f—7

&

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3853-216-310-

10

LEVER/OPERATION ASSY

1

3650-106-006-

00

BUSH/15X17X15

1444-307-007-

00

GRIP

V411-260-014-

00

WASHER,PL/M14

V704-140-015-

00

RING,SNAP/15 C

3401-216-240-

00

STAY/LEVER COMP

V211-360-802-

00

BOLT,SP/M8X20

(3|0 O (W N

3829-217-002-

00

METAL/SYNCHRO

V682-200-001-

20

BALL,STEEL

3746-112-012-

00

SPRING,LOCK

V201-361-204-

50

BOLT/M12X45/7T

V304-260-012-

00

NUT/M12

V211-360-802-

00

BOLT,SP/M8X20

3401-216-290-

00

PLATE/BASE/RH ASSY

2137-303-003-

00

BUSH/PLANT

3401-216-250-

00

PLATE/BASE  ASSY

3650-106-006-

00

BUSH/15X17X15

3401-216-260-

00

SHAFT/CHANGE COMP

V211-360-801-

60

BOLT,SP/M8X16

V304-260-010-

00

NUT/M10

V411-260-010-

00

WASHER,PL/M10

V401-160-010-

00

WASHER,SP/M10

3401-216-230-

00

LEVER/CHANGE COMP

3401-216-310-

00

PLATE/CHANGE/A COMP

3401-216-320-

00

PLATE/CHANGE/B COMP

3401-216-360-

00

CABLE/CUTTER ASSY

3401-216-330-

00

PLATE/CHANGE/C COMP

V411-260-008-

00

WASHER,PL/M8

V500-162-501-

50

PIN,SPLIT/2.5X15

1843-511-001-

00

GRIP/FIRST

| k| K| k| k| K| %| K| K| k| k| K| k| k| K| k| k| K| N| k| K| K| k| K| X| k| K| %| *| F OWR

[ I N N e i e T I B~ N B e B | B e B B N B e B Y B Y B e N e e




3401-216 -0100

FIG. 33 LEVER(OPERATION)SYSTEM
—7

i

103

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511601 E (L) 1; REMARKS
31 |3401-216-350-00 CABLE/EJECTOR ASSY * !
32 [3401-216-340-00 PANEL/LH/REAR COMP * 1
33 |3401-216-352-00 PLATE/1/62X225 * 1
34 {3401-216-351-00 SEAL/PANEL * !
35 |V360-260-006-00 NUT/WASHER/M6 * 6
36 |[V120-366-001-60 SCREW,SP/M6X16 * 2




104

3401-218 -0100

FIG. 34 MOTOR SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

1789-695

-260-

10

MOTOR/DC ASSY

1

V210-360

-605-

00

BOLT,SP/M6X50

3401-218

-210-

00

ARM/MOTOR  COMP

V362-260

-008-

00

NUT/WASHER/M8

V411-260

-008-

00

WASHER,PL/M8

O[O |0 IN

V560-160

-008-

00

PIN/SNAP

| k| K| K| k| X OOT R

3
1
1
1
1




3881-221 -0100

FIG. 35 FRAME(STEP)SYSTEM

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

REMARKS

3881

-221-200-00

STAY/STEP/SUB ASSY

2137

-303-003-00

BUSH/PLANT

3647

-602-006-00

SEAL

V211

-360-802-00

IBOLT,SP/M8X20

V210

-360-601-60

IBOLT,SP/M6X16

3881

-221-250-01

BASE/SWITCH COMP

51

V210

-360-601-60

BOLT,SP/M6X16

(3|0 O~ WD

3881

-221-230-01

FLOOR COMP

51

3881

-221-001-00

MAT/FLOOR

3857

-221-240-10

STEP/SUB COMP

3857

-221-002-00

IPIN/10X121

V560

-160-010-00

IPIN/SNAP

| K| K| K| k| K| N K| K| X % ¥ FOW®R

I N I Y Y Y N e N N e

3849

-221-003-00

SHEET/STEP/SUB




106 FIG. 36 PEDAL(BRAKE)SYSTEM

3401-222 -0100

TYPEOFMODEL| I | C
HJ5101 T|O
E16 C| L

KEY PART CODE DESCRIPTION REMARKS

=~ Q

3881-222-210-00 PEDAL/BRAKE COMP !

V363-260-010-00 NUT/WASHER/M10

3881-222-230-00 ARM/BRAKE COMP

3814-354-014-20 SPRING/HE110

3881-222-240-00 PLATE/BLAKE ASSY

3805-703-009-00 BUSH/15X17X20

3881-222-260-00 PLATE/NEUTRAL ASSY

(3|0 O (W N

3805-703-009-00 BUSH/15X17X20

9 |V411-260-014-00 WASHER,PL/M14

10 |V500-163-002-50 PIN,SPLIT/3X25

11 |1105-410-003-00 SPRING/HE067

12 |3401-222-210-00 ROD/BRAKE COMP

13 12178-825-004-00 SPRING/HC061

14 |3881-222-430-01 HOLDER/SPRING COMP 51

15 |V411-260-008-00 WASHER,PL/M8

16 |V304-260-008-00 NUT/MS8

17 |V411-260-008-00 WASHER,PL/M8

18 |V500-163-001-50 PIN,SPLIT/3X15

19 |3881-222-340-11 PLATE/SWITCH COMP 51

20 |V210-360-601-60 BOLT,SP/M6X16

21 [3401-222-220-00 LLOCK/BRAKE COMP

22 |2204-336-009-00 SPRING/HT012

23 |V411-260-008-00 WASHER,PL/M8

24 |[V500-162-501-50 [PIN,SPLIT/2.5X15

25 [3881-222-360-00 PEDAL/RAKEUP COMP

26 |V304-260-010-00 NUT/M10

27 |V411-260-010-00 WASHER,PL/M10

28 |V401-160-010-00 WASHER,SP/M10

29 (3881-222-350-00 SHAFT/CONTROL COMP

| k| K| k| k| K| X| K| K| k| k| K| ¥| k| K| K| k| K| K| k| K| K| k| ¥| N| X| K| ¥ *| F OV

N N e - e e T e Y B e B | B N e B N e Y Y Y Y B = I = V= =

30 [3881-222-320-00 BASE/CONTROL ASSY




FIG. 36 PEDAL(BRAKE)SYSTEM

3401-222 -0100

107

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

=R Q

REMARKS

31

3656-631-005-00

BUSH/15X17X20

32

V211-360-802-00

BOLT,SP/M8X20

33

3881-222-005-00

PLATE/L/10X30

34

2100-410-007-20

STOPPER,ARM

35

3881-222-370-10

ARM/CONTROL COMP

36

V304-260-010-00

INUT/M10

37

V411-260-010-00

WASHER,PL/M10

38

V401-160-010-00

WASHER,SP/M10

39

3891-222-011-00

SPRING/HE074

40

3881-222-390-01

ROD/ADJUST COMP

51

41

V360-260-006-00

INUT/WASHER/M6

42

3881-222-380-00

HOLDER/ROD COMP

43

V411-260-008-00

WASHER,PL/M8

44

V500-163-001-50

IPIN,SPLIT/3X15

45

3881-222-001-00

ROD/BRAKE/SUB

46

V411-260-008-00

WASHER,PL/M8

47

V500-163-002-00

IPIN,SPLIT/3X20

48

V304-260-008-00

INUT/M8

49

3881-222-003-01

PLATE/HOOK

51

50

V411-260-008-00

WASHER,PL/M8

e e B L I e i e e e I e L I e T O O e T I O YA YR

51

V500-162-501-50

IPIN,SPLIT/2.5X15

N | k| K| X | k| k| N k| K| K| k| K| K| K| K| ¥| X| k| ¥| ¥ FOVR




108

3401-232 -0100

FIG. 37 FRAME(CABIN)SYSTEM

KEY PART CODE

DESCRIPTION

A=~

jaleNe]

=~ Q

REMARKS

3824-232-003-10 GLASS/FRONT

3824-232-004-10 GLASS/FRONT/SIDE/RH

3824-232-005-10 GLASS/FRONT/SIDE/LH

3853-232-001-00 GLASS/SIDE/LH/LOWER

3853-232-002-10 GLASS/LH/REAR

3853-232-430-20 STAY/MIRROR COMP

V211-370-801-60 BOLT,SP/M8X16

(3|0 O (W N

1404-117-008-00 SPRING,PRESS/22

9 |V411-260-012-00 WASHER,PL/M12

10 |3857-282-009-00 WASHER/19X26X02

11 |V304-260-012-00 NUT/M12

12 |3853-232-460-00 ARM/MIRROR ASSY

13 |V580-140-604-00 PIN,SPRING/6X40 W

14 11729-630-500-00 MIRROR

ASSY

15 |3834-232-026-10 COVER/AIR CONDITIONE

16 |3824-233-008-00 INSULATOR/1030

17 13824-232-019-00 INSULATOR/08X1000

18 | P113-602-009-00 SCREW/M6X12

19 [3824-232-028-00 SCREW/M04X12

20 [3824-232-027-00 WASHER/04X12X01

21 [3824-232-029-00 WASHER/04X14X01

22 |3888-232-410-00 HANDLE

COMP

23 |V211-370-801-60 BOLT,SP/M8X16

24 |[V411-270-008-00 WASHER,PL/M8

25 13891-232-003-00 INSULATOR/12X1030

26 |1690-782-013-00 INSULATOR/10X10X360

27 13888-232-001-00 INSULATOR

28 [1843-760-001-10 GRIP

29 |[V120-376-002-50 SCREW,SP/M6X25

30 [3401-232-001-00 INSULATOR/1040

| K| K| k| k| K| k| K| K| k| k| K| N| k| K| k| K| X N| k| K| K| k| K| ¥| k| X| %| k| F OWAR

H N O N o] @ o = o o o o N R R o R N R R R W R R = e e




3401-233 -0100

FIG. 38 SEAL(CABIN)SYSTEM

25-70

\

|
N \J

109

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3853-233-

002-

00

INSULATOR/FRONT/UPPE

3853-205-

041-

10

INSULATOR/245X175

3881-233-

039-

00

INSULATOR/155X344

3401-204-

002-

00

SEAL/05X15X530

3881-233-

008-

00

INSULATOR/REARCOVER

3881-233-

017-

10

INSULATOR/130X200

3881-233-

018-

00

INSULATOR/130X180

(IO O~ W DD

3874-233-

028-

00

INSULATOR/130X155

3881-233-

025-

00

INSULATOR

3881-233-

026-

00

INSULATOR

3401-233-

001-

00

INSULATOR/130X310

3676-233-

013-

00

INSULATOR/180X310

3853-233-

001-

00

INSULATOR/FRONT/LOWE

3401-204-

250-

00

COVER/UPPER/A/C COMP

® | k| K| %] k| K| K| k| K| K| k| F| F| F OO

e T ) B T e e B e B e R e R e S O S




110

3401-234 -0100

FIG. 39 ROOF(CABIN)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A=~

jaleNe]

=~ Q

REMARKS

3888-234-001-

10

ROOF/YELLOW

3801-248-017-

00

SCREW/M6X12

11

1673-705-008-

10

WASHER/06X15X01

11

3401-234-002-

00

WASHER/07X20X01

Jury
-

3853-234-004-

00

INSULATOR/ROOF/LH

3853-234-005-

00

INSULATOR/ROOF/RH

3891-232-003-

00

INSULATOR/12X1030

(3|0 O (W N

3853-234-006-

00

INSULATOR/ROOF/FRONT

3824-233-018-

00

INSULATOR/350X450

3824-233-019-

00

INSULATOR/450X450

3824-232-034-

10

INSULATOR/1050

3824-232-530-

22

COVER/FILTER COMP

2H

3824-232-019-

00

INSULATOR/08X1000

1560-603-003-

00

NUT/M6

3801-232-022-

00

NUT/M6

1673-705-008-

10

WASHER/06X15X01

3401-234-002-

00

WASHER/07X20X01

3853-234-200-

10

COVER/LAMP/LOWE COMP

V210-360-601-

60

BOLT,SP/M6X16

3401-234-001-

00

COVER/LAMP/SILVER

3888-234-003-

04

STAY

51

1673-705-008-

10

WASHER/06X15X01

3401-234-002-

00

WASHER/07X20X01

3676-236-008-

00

SCREW/M6

1560-630-012-

00

RIVET

% k| K| k| k| K| K| k| K| K| k| K| N| k| K| K| k| K| %| k| K| X| *| ¥ F| F O W

e I N S N N e T - e N N N N T I Y RSy e R Y

3857-242-007-

00

INSULATOR




FIG. 40 INTERIOR(CABIN)SYSTEM 1l

3401-235 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511601 E <L) 1; REMARKS
1 [3401-235-001-00 RROOF/INNER * !
2 [1650-705-006-00 RIVET * | 27
3 [3857-233-056-00 INSULATOR/50X280 * 1
4 /13401-235-002-00 COVER/REAR * !
5 1650-705-006-00 RIVET * | 18
6 [3857-235-003-00 PLATE * 1 51
7 11716-601-003-10 BOLT/KNOB/M06X13 * 4
8 [1823-760-002-00 HOLDER * 1
9 [3401-235-003-00 STAYHOLDER * !
* 5

[ay
o

1560-630-012-00 RIVET




112

3401-236 -0100

FIG. 41 DOOR SYSTEM(1/2)

20~30-PLEASE SEE 2/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

REMARKS

3401-236

-200-

00

FRAME/DOOR COMP

3401-236

-001-

00

GLASS/DOOR/LOWER

1731-730

-003-

00

INSULATOR/DOOR

3853-236

-004-

00

INSULATOR/05X800

1729-730

-004-

10

GROMMET/15X17X05

1719-730

-001-

10

SPACER/GLASS

3676-202

-011-

00

BOLT/M6X25

(3|0 O (W N

3853-236

-009-

20

HINGE/DOOR

1650-730

-002-

00

PIN/O8X79

V201-370

-802-

50

BOLT/M8X25,7T

V401-170

-008-

00

WASHER,SP/M8

1581-603

-004-

00

WASHER/09X22X02

1566-731

-107-

00

RING,RETANING/E07

2150-420

-008-

00

BUSH/08X15X11

3857-236

-230-

10

DAMPER/376/100N DYNA

V401-160

-008-

00

WASHER,SP/M8

V341-120

-008-

00

NUT,CAP/MS8

3871-236

-009-

00

GLASS/DOOR/UPPER

3871-236

-002-

00

INSULATOR/WS/1800

1731-742

-005-

10

HINGE/REAR

1729-730

-004-

10

GROMMET/15X17X05

1673-743

-003-

00

WASHER/09X36X03

V411-260

-008-

00

WASHER,PL/M8

V401-160

-008-

00

WASHER,SP/M8

V341-120

-008-

00

NUT,CAP/MS8

1729-741

-004-

00

SCREW/TRUSS/M08X30

1719-742

-230-

10

HANDLE SET

1719-742

-231-

00

HANDLE

1719-742

-232-

00

HANDLE/BASE/INNER

1719-742

-233-

00

SPRING/HCO014

N | k| K| k| k| K| k| K| K| k| K| X| k| k| K| k| K| K| N| k| K| k| k| K| ¥| %| K| X| k| X OWR

[t I e T R A <1 N 1A 1R L1 It TR 1R CTR TRt B TR B B NCTRT N BTN S I T T N N N




FIG. 41 DOOR SYSTEM(2/2)

64~66-PLEASE SEE 1/2 PAGE

3401-236 -0100

113

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

REMARKS

31

1719-742-234-00 WASHER/13X18X02

32

1719-742-235-10 WASHER/07X18X01

33

1719-742-236-00 BOLT/SET/M06X16

34

1719-742-237-00 S.W/07X12X02

35

1729-730-004-10 GROMMET/15X17X05

36

1729-730-005-10 SPACER/GLASS/MO08

37

3857-239-002-10 PLATE/TR/36X96

38

V111-166-003-50 SCREW/M6X35

39

V411-260-006-00 WASHER,PL/M6

40

V401-160-006-00 WASHER,SP/M6

41

3740-162-005-00 WASHER

42

1790-742-012-00 NUT/CAP/MO0O6

43

3871-236-220-00 HINGE

COMP

44

1729-730-004-10 GROMMET/15X17X05

45

1673-743-003-00 WASHER/09X36X03

46

V411-260-008-00 WASHER,PL/M8

47

V401-160-008-00 WASHER,SP/M8

48

V341-120-008-00 NUT,CAP/MS8

49

1719-742-230-10 HANDLE SET

50

1719-742-231-00 HANDLE

51

1719-742-232-00 HANDLE/BASE/INNER

52

1719-742-233-00 SPRING/HC014

53

1719-742-234-00 WASHER/13X18X02

54

1719-742-235-10 WASHER/07X18X01

55

1719-742-236-00 BOLT/SET/M06X16

56

1719-742-237-00 S.W/07X12X02

b7

1729-730-004-10 GROMMET/15X17X05

58

1719-730-001-10 SPACER/GLASS

59

V120-376-003-00 SCREW,SP/M6X30

60

V411-260-006-00 WASHER,PL/M6

% | K| N k| k| K| k| K| N | k| k| K| X| k| K| K| K| K| N| k| K| K| k| K| X| k| K| k| *| FOVR

D) DO DO DDO| k| k| e | | ] R e DD D) DO| | DD DD D] DO DO D] DD k| k| DO | |




114

3
S
SERN
“

N
—

S
~
N

~

\

~

3401-236 -0100

64~66-PLEASE SEE 1/2 PAGE

FIG. 41 DOOR SYSTEM(2/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

REMARKS

61

1790-742-012-

00

NUT/CAP/MO06

62

3871-236-013-

00

HOLDER/CUSHION

63

1432-616-002-

00

RUBBER,CUSHION

64

1704-740-013-

20

GUIDE/LOCK

65

V120-375-002-

00

SCREW,SP/M5X20

66

V360-260-005-

00

NUT/WASHER/M5

67

1650-730-002-

00

PIN/08X79

68

1566-731-107-

00

RING,RETANING/EQ7

69

3871-236-270-

00

STAY/DAMPER/FRONT

70

3871-236-260-

00

STAY/DAMPER/REA COMP

71

1729-730-004-

10

GROMMET/15X17X05

72

1719-730-001-

10

SPACER/GLASS

73

3676-202-011-

00

BOLT/M6X25

74

V411-260-006-

00

WASHER,PL/M6

75

V401-160-006-

00

WASHER,SP/M6

76

1790-742-012-

00

NUT/CAP/MO06

77

3857-236-240-

00

DAMPER/536/050N DYNA

78

V401-160-008-

00

WASHER,SP/M8

| k| K| K| k| K| k| K| K| K| k| K| N| K| K| K| *| ¥ X OW®R

| B DN N N DN N DN N = N N R R N N

79

V341-120-008-

00

NUT,CAP/MS8




FIG. 42 LOCK(DOOR)SYSTEM 1o

3401-237 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g (B ll} REMARKS
1 |V210-360-601-60 BOLT,SP/M6X16 * 2
2 (1794-733-001-00 STRIKER * 1
3 |1690-733-007-00 BOLT/M08X25 * 2
4 |V422-160-008-00 WASHER,TOOTH/MS8 * 2
5 [1792-733-220-00 PLATE COMP * !
6 [1650-733-005-10 SHIM/02/DOOR * 2
7 11794-733-250-00 LOCK/DOOR/RH ASSY * !
8 [1794-733-002-00 KNOB/LOCK/DOOR * 1
9 [1794-733-003-00 KNOB/LOCK/INNER * 1
10 |1794-733-004-20 SCREW/M03X8.4 * 5
11 |3401-237-001-00 COVER/DOOR/RH * !
* 1

12 |3401-237-002-00 INSULATOR/LOCK/DOOR




116

3879-239 -0100

FIG. 43 WINDOW(LH)SYSTEM

T
) I

KEY PART CODE

DESCRIPTION

A=~

jaleNe]

=~ Q

REMARKS

3866-239-001-

10

GLASS/SIDE/LH

3866-239-002-

00

INSULATOR/SIDE/LH

1731-742-005-

10

HINGE/REAR

1729-730-004-

10

GROMMET/15X17X05

1673-743-003-

00

WASHER/09X36X03

V341-120-008-

00

NUT,CAP/MS8

V411-260-008-

00

WASHER,PL/M8

(3|0 O (W N

V401-160-008-

00

WASHER,SP/M8

9 [1729-741-004-

00

SCREW/TRUSS/M08X30

10 |1690-742-008-

10

WASHER/17X36X01

11 |1729-741-017-

00

PIN/08X54

12 |1566-731-107-

00

RING,RETANING/E0Q7

13 |1704-742-200-

01

PLATE COMP

7F

14 |1729-741-005-

00

GROMMET/10X12X05

15 |1729-741-014-

00

SPACER/GLASS/MO05

16 |1729-741-015-

00

SCREW/TRUSS/M05X20

17 |V401-160-005-

00

WASHER,SP/M5

18 |1729-741-016-

00

NUT/CAP/MO05

19 |3857-239-210-

00

DAMPER/276/100N ASSY

20 |[V401-160-008-

00

WASHER,SP/M8

21 [1719-742-230-

10

HANDLE SET

22 11719-742-231-

00

HANDLE

23 |1719-742-232-

00

HANDLE/BASE/INNER

24 |1719-742-2383-

00

SPRING/HCO014

26 |1719-742-234-

00

WASHER/13X18X02

26 [1719-742-235-

10

WASHER/07X18X01

27 |1719-742-236-

00

BOLT/SET/M06X16

28 |1719-742-237-

00

S.W/07X12X02

29 11729-741-007-

00

GROMMET/17X21X05

30 11729-730-005-

10

SPACER/GLASS/MO08

| K| K| k| k| K| k| k| K| k| k| K| %| k| K| k| k| K| ¥| k| K| k| k| K| X| % K| | *| F OV

[P [y Y N U ) S Y S TS N N BN B N B N Y B Y Y N R Y B ) [ [ S B




FIG. 43 WINDOW(LH)SYSTEM 117

L 2s-

it
1

3879-239 -0100

TYPE OF MODEL

HJ5101
E16
1

KEY PART CODE DESCRIPTION

A -
=0oN
=R Q

REMARKS

31 |3857-239-002-10 PLATE/IR/36X96
32 |[V111-166-003-50 SCREW/M6X35
33 |[V411-260-006-00 WASHER,PL/M6
34 |[V401-160-006-00 WASHER,SP/M6
35 |1790-742-012-00 NUT/CAP/M06

36 [3740-162-005-00 WASHER

37 |1704-740-013-20 GUIDE/LOCK

38 |[V120-375-002-00 SCREW,SP/M5X20
39 |[V360-260-005-00 NUT/WASHER/M5

R k| k| k| K| K| X| ¥ X OOW®WL

DOl N = D DN NN DN




118 FIG. 44 HATCH(REAR)SYSTEM

3401-242 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3888-242-200-10 FRAME/HATCH COMP

3853-242-005-00 INSULATOR/10X10X1500

3853-242-004-00 GLASS/271X550X04

1729-741-005-00 GROMMET/10X12X05

1729-741-014-00 SPACER/GLASS/M05

1729-741-015-00 SCREW/TRUSS/M05X20

1650-658-214-00 WASHER/05X18X01

(3|0 O (W N

V401-160-005-00 WASHER,SP/M5

9 11729-741-016-00 NUT/CAP/MO5

10 |3857-242-007-00 INSULATOR

11 |3888-242-002-10 COVER/HATCH/YELLOW

12 |3801-248-017-00 SCREW/M6X12

13 |11673-705-008-10 WASHER/06X15X01

14 13740-162-005-00 WASHER

15 |3401-234-002-00 WASHER/07X20X01

16 |3857-242-240-12 STAY COMP 2H

17 13824-242-002-00 INSULATOR

18 13676-236-008-00 SCREW/M6

19 11673-705-008-10 WASHER/06X15X01

20 [3401-234-002-00 WASHER/07X20X01

21 |1650-730-002-00 [PIN/0O8X79

22 |1566-731-107-00 RING,RETANING/EQ07

N[ N | ]| ] N DN O w| 0o 00 M| DN R R R R R R ]

23 [3401-242-001-00 COVER/INNER

jury
[

24 |1650-705-006-00 RIVET

25 |3853-242-240-00 STAY COMP

26 |V210-360-602-00 BOLT,SP/M6X20

27 13857-242-290-00 DAMPER/376/250N ASSY

28 |V401-160-008-00 WASHER,SP/M8

29 |V362-260-008-00 NUT/WASHER/MS8

% | K| K| k| k| K| k| K| K| k| k| K| N| k| K| K| k| K| N| k| K| K| k| K| ¥| ¥| K| X| k| F OV

=N N N R N

30 [3853-242-230-00 STRIKER/HATCH COMP




3401-242 -0100

FIG. 44 HATCH(REAR)SYSTEM

12—

119

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

31

V210

-660-602-50

BOLT,SP/M6X25/7T

32

3740

-162-005-00

WASHER

33

3853

-242-009-00

PLATE/1/40X120

34

3853

-242-250-00

LEVER/LOCK/HATC COMP

35

3600

-201-013-00

GRIP,BRAKE

36

V710

-140-004-00

RING,SNAP/4 E

37

3670

-840-001-00

SPRING/HT010

38

3853

-242-008-00

PLATE

39

3824

-232-028-00

SCREW/M04X12

40

3853

-242-003-00

INSULATOR/HATCH

41

1843

-760-001-10

GRIP

42

V120

-376-002-50

SCREW,SP/M6X25

| k| K| K| k| K| K| k| K| K| ¥ X OVR

T I I N Y e Y Y B U




120 FIG. 45 ELC.CABIN SYSTEM(1/2)
17~24-PLEASE SEE 2/2 PAGE

3401-246E-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

1729-658-230-00 LAMP/ROOM  ASSY

1729-658-234-00 BULB/LAMP/12V5W

V120-365-002-00 SCREW,SP/M5X20

V360-260-005-00 NUT/WASHER/M5

3824-246-200-00 MOTOR,WIPER

3824-246-202-00 WASHER

3824-246-203-00 GROMMET

(3|0 O (W N

1650-658-312-00 GROMMET

9 /11650-658-313-00 WASHER

10 |3824-246-204-00 NUT

11 |3824-246-205-00 [CAP

12 |V301-260-006-00 NUT/M6

13 |3824-246-220-00 ARM,WIPER/425

14 11696-658-301-00 COVER/HEAD

15 |3824-246-230-00 BLADE,WIPER/500

16 |V360-260-006-00 NUT/WASHER/M6

17 |1650-658-330-10 TANK/WASHER ASSY

18 11650-658-331-00 MOTOR

19 |1650-658-332-10 TANK

20 |1650-658-333-00 BRACKET

21 |V200-260-601-60 BOLT/M6X16

22 |V401-160-006-00 WASHER,SP/M6

23 |V411-260-006-00 WASHER,PL/M6

24 |1650-658-334-00 HOSE/3000

25 11690-658-011-00 GROMMET

26 |1691-658-200-00 NOZZLE/WASHER ASSY

27 11518-621-540-00 SWITCH,WIPER ASSY

28 |1746-658-002-00 LABEL/WASHER/WIPER/F

29 [3401-246-300-00 RADIO/USB/E16 ASSY

| k| K| k| k| K| k| K| K| k| k| K| %| k| K| k| K| K| N| k| K| K| K| K| X| %| K| X| k| FOWR

N e = T T e T T e B B B B | B e e e B Y B Y B N N e e T R

30 [1757-658-013-00 BOLT/P/M05X08




FIG. 45 ELC.CABIN SYSTEM(2/2)

31~36, 44~46-PLEASE SEE 1/2 PAGE

3401-246E-0100

H

oy 1t
3

ult

ut

121

KEY

TYPE OF MODEL
HJ5101

PART CODE DESCRIPTION REMARKS

o
(=2
A -
=0oN
=R Q

31

3401-246-320-00 HARNESS/AUDIO/E16

32

3401-246-002-00 STAY/RADIO/E16

33

V360-260-006-00 NUT/WASHER/M6

34

3857-246-260-00 SPEAKER ASSY

35

1800-658-003-00 COVER/SPEAKER

36

V111-174-002-00 SCREW/M4X20

37

1719-658-360-30 ANTENNA ASSY

38

1719-658-361-00 ANTENNA

39

1719-658-363-00 CABLE/ANTENNA

40

1719-658-364-00 WASHER/LOCK/MO05

41

1719-658-365-00 NUT/MO05

42

1719-658-366-00 WASHER/MO05

43

1719-658-367-00 INSULATOR

44

3888-246-210-00 LAMP/WORKING/55 ASSY

45

1791-658-361-00 VALVE/HALOGEN/12V55W

46

V361-260-006-00 NUT,WASHER/M6

47

1719-658-370-00 SWITCH/DOOR ASSY

48

V334-260-010-00 NUT/M10

49

R K| K| k| k| K| K| K| K| K| K| K| N| k| K| K| %*| ¥ FOW®R

[ e e N N N S N N e e e e e e R S S I S

V411-260-010-00 WASHER,PL/M10




122

FIG. 46 HARNESS(CABIN)SYSTEM

L.

LLIAT]

2
%@_ﬁ e
hnd -— /|

o1*w

3401-247 -0100

e 2 1N
o

o

7 2
/3&:

e

<

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

-
ali=Neo!
=~ Q

REMARKS

3401-247-200-

20

HARNESS/MAIN/CABIN

3824-247-202-

00

FUSE/BLADE/32V05A

3821-262-203-

00

FUSE(BLADE/32V15A)

3824-247-203-

00

FUSE,BLADE/32

3821-262-209-

00

TOOL/FUSE

1690-650-225-

00

IDIODE

3824-247-204-

00

COVER/FUSE

(3|0 O (W N

1690-658-360-

10

RELAY/4P-2  ASSY

9 |1757-658-430-

00

RELAY/5P ASSY

1690-658-380-

10

RELAY/4P ASSY

V210-360-601-

60

BOLT,SP/M6X16

V210-360-601-

60

BOLT,SP/M6X16

1376-402-003-

00

BAND,WIRE/140

1560-666-004-

00

BAND

1342-402-006-

00

BAND,WIRE/250

*| K| K| k| K| K| k| K| H| K| K| %| *| ¥ ¥ OW®X

o o of 1| 9 R R o 1 R e o e —




FIG. 47 AIR CONDITIONER(CABIN)SYSTEM(1/3)
5

3401-248 -0100

32 31

12 ¥
%11 30
' %

33

123

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3824-248-400-20

AIRCONDITIONER ASSY

FIG 250

3824-248-440-10

PANEL/CONTROL ASSY

FIG 251

3824-248-046-00

CABLE/810

3824-248-047-00

CABLE/1230

V211-360-802-50

IBOLT,SP/M8X25

V210-260-603-00

BOLT,S/M6X30

3740-162-005-00

WASHER

(3|0 O~ W DO

1729-782-007-00

PANEL/AC

1729-705-008-00

SCREW/TRUSS/M05X12

V210-360-601-20

IBOLT,SP/M6X12

3824-248-230-00

STAY

3824-248-018-00

FILTER

3824-248-053-00

INSULATOR/15X670

3824-248-280-00

DUCT,CENTER

1704-705-003-00

RIVET

3403-248-002-00

INSULATOR/DUCT

3824-248-052-00

INSULATOR/08X230

3824-248-470-00

GRILLE,AIR/OUTLET

V111-175-001-00

SCREW/M5X10

3805-834-008-00

INSULATOR/08X03X2

3857-248-006-10

DUCT/FRONT

2144-501-012-00

BOLT/M6X20/16

3857-248-008-00

INSULATOR/30X210

3857-248-009-00

INSULATOR/80X160

3824-248-006-00

DUCT,FRONT/LH

3824-233-016-10

INSULATOR/20X210

3824-248-005-00

DUCT,FRONT/RH

3824-248-022-00

DUCT,REAR

3824-248-360-00

PLATE

V360-260-006-00

INUT/WASHER/M6

N | K| K| k| k| K| K| K| N | k| k| K| | k| K| K| k| K| N| k| K| K| k| K| ¥| % K| ¥ *| F OV

T e ) B e T e Y e T R B T R S e Y Y YA T B G CY R U IR N




124

3401-248 -0100

FIG. 47 AIR CONDITIONER(CABIN)SYSTEM(2/3)

31~33-PLEASE SEE 1/3 PAGE
85~90-PLEASE SEE 3/3 PAGE

82 —4%

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
12

A=~

jaleNe]

REMARKS

31

1801-658-003

-00

NUT/SPEED/U/MO05

32

3824-248-460

-00

GRILLE,ATR/OUTLET

3

33

V111-175-001

-60

SCREW/M5X16

jury
1

34

3401-248-001

-00

HOSE/DRAIN/310

35

3857-248-011

-10

HOSE/DRAIN/110

36

3824-248-039

-00

CONNECTOR,DRAIN/T

37

3857-248-007

-00

HOSE/DRAIN/2300

38

3401-248-002

-00

HOSE/DRAIN/950

39

3857-248-004

-00

HOSE/DRAIN/620

40

3824-248-037

-00

CONNECTOR,DRAIN/Y

41

3853-248-001

-00

HOSE/DRAIN/2500

42

1560-666-004

-00

BAND

43

3824-248-450

-00

VALVE, WATER

44

3824-248-452

-00

LEVER,VALVE

45

3824-248-453

-00

SCREW, TAPPING

46

V195-164-008

-30

SCREW/TAPPING

47

3824-248-044

-00

CLAMP/CABLE

48

3824-248-011

-10

HOSE/HEATER/VALVE/22

49

1650-780-011

-10

CLIP/HOSE/18-22

50

3853-248-003

-10

HOSE/HEATER/VALVE/57

51

1650-780-011

-10

CLIP/HOSE/18-22

52

J061-112-022

-00

CLAMP/WORM/12-22

53

3853-248-002

-10

HOSE/HEATER/850

54

1650-780-011

-10

CLIP/HOSE/18-22

55

J061-112-022

-00

CLAMP/WORM/12-22

56

3853-248-240

-00

PIPE/HEATER COMP

57

V211-360-801

-60

BOLT,SP/M8X16

58

3824-248-330

-00

HOSE,COOLER/L

59

3824-248-332

-00

SWITCH/PRESSURE

60

3824-248-322

-00

O-RING

% | k| K| k| k| K| k| K| K| k| k| K| N| k| K| K| k| K| K| k| X| k| k| K| ¥| k| K| k| k| F OV

[ e N e e T e e L o T Y N Y (O Y B NG =Y Y S B B B B S




3401-248 -0100

FIG. 47 AIR CONDITIONER(CABIN)SYSTEM(2/3)

31~33-PLEASE SEE 1/3 PAGE
85~90-PLEASE SEE 3/3 PAGE

82 —4%

80—~
75—
81 ol

o>
| /MDW
S 63 \’J 7675

125

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

REMARKS

61

3824-248-033-00

CLAMP/

62

3824-248-034-00

CLAMP/16.5

63

V210-360-601-60

BOLT,SP/M6X16

64

3824-248-340-00

HOSE,COOLER/S

65

3824-248-342-00

O-RING

66

3824-248-343-00

PLUG

67

3824-248-036-00

CLAMP/23.5

68

V210-360-601-60

BOLT,SP/M6X16

69

3824-248-045-00

INSULATOR

70

3824-248-480-00

FILTER

71

1560-603-003-00

INUT/M6

72

3801-236-002-00

BOLT/M06X20

73

3853-248-200-00

STAY/TANK/RECEIVER

74

V211-360-801-60

BOLT,SP/M8X16

75

V210-360-602-00

BOLT,SP/M6X20

76

3857-248-005-00

PLATE/1/16X45

77

3824-248-430-00

RECEIVER/DRYER ASSY

78

3824-248-370-00

JOINT,SIDE GLASS

79

3824-248-372-00

VALVE

80

3824-248-373-00

PLUG

81

3824-248-322-00

O-RING

82

V210-360-602-50

BOLT,SP/M6X25

83

3801-248-018-00

GROMMET/35X75X02

84

3801-248-036-00

GROMMET/12X35X02

85

1716-782-240-00

FILTER/AIR/REFINER

86

3853-248-400-10

COVER/FILTER COMP

87

3505-605-007-00

BOLT/KNOB

88

3853-248-250-20

SHUTTER/AIR COMP

89

1729-705-004-00

COVER/BEARING

90

1729-705-011-00

SPRING

% | K| N | k| k| K| k| K| K| k| k| K| N| k| K| K| k| K| N| k| K| K| K| K| X| % K| | *| FOVAR

T N e N N . el B e e S O S IO - Y= Y YA Y B U I T L B TR R




126

FIG. 47 AIR CONDITIONER(CABIN)SYSTEM(3/3)

95-PLEASE SEE 2/3 PAGE

3401-248 -0100

KEY

PART CODE

DESCRIPTION

A=~

jaleNe]

=~ Q

REMARKS

91

1729-705-013

-00

BALL/STEEL

92

1729-705-014

-00

KNOB

93

3853-248-004

-10

INSULATOR/SHUTTER

94

V360-260-006

-00

NUT/WASHER/M6

95

1810-720-026

-00

INSULATOR/20X225X28

| k| %] k| X OT O




FIG. 48 AIR CONDITIONER(EXTERIOR)SYSTEM

30

3401-249 -0100

—75- 34

#l

127

‘U 47- 84 /

m ~~~~~ | 55— _\cj
%{I 56—§ *@—47 84
49 (ENGQ% 47 55
16 ‘ 16 T%/
17 ! 56
i 55 o) 57

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -
=on

=R Q

REMARKS

3401-

249-

001-00

PULLEY/VA107

V411-

260-

012-00

WASHER,PL/M12

V401-

160-

012-00

WASHER,SP/M12

V304-

460-

012-00

INUT/M12/7T

3897-

705-

001-00

BELT/VA034

3401-

249-

260-20

PLATE/U/92X406 COMP

3650-

201-

006-00

PROTECTOR,EDGE

(IO O~ W DD

3401-

249-

006-00

RUBBER/CUSHION

3401-

249-

008-00

PLATE/1/25X85

V363-

260-

008-00

INUT/WASHER/M8

V304-

260-

008-00

INUT/M8

3824-

248-

990-20

COMPRESSOR  ASSY

FIG 252

3401-

249-

280-00

STAY/AIR CONDITIONER

V211-

360-

802-00

BOLT,SP/M8X20

3401-

249-

003-00

PLATE/HOOK

V201-

360-

808-00

IBOLT/M8X80/7T

V401-

160-

008-00

WASHER,SP/M8

V362-

260-

008-00

INUT/WASHER/M8

3401-

249-

013-00

CABLE/EARTH

V211-

360-

801-60

BOLT,SP/M8X16

3401-

249-

220-00

ARM/TENSION ASSY

2149-

201-

331-00

BUSH/15X18X15

3517-

205-

007-00

WASHER

V704-

140-

015-00

RING,SNAP/15 C

3656-

221-

004-00

PULLEY/FT60X23

V704-

140-

015-00

RING,SNAP/15 C

1395-

710-

004-00

CLUTCH SPRING

3871-

249-

002-00

LOD/TENSION/M8X72

V304-

260-

008-00

INUT/M8

1829-

780-

550-00

CONDENSER  ASSY

N | K| N k| k| K| K| K| N | k| k| K| N| k| K| K| k| K| N| K| K| K| B| K| X| ¥ K| | *| FOVR

e S I B e e e - e e e . N N N I I I I S S I N R I R




128 FIG. 48 AIR CONDITIONER(EXTERIOR)SYSTEM

30 34 l J—
(
— 75~ 34 ..... 4[] 47- 8454%‘/

55 —e
%ﬁlﬂ J 56— g{,rf,:‘»—w 84

('\\\\ 19 - (ENGQE) 47-56 /
| ?_41 !/
‘:. <i/ Y
40!—|* T .
¥ 40 29—\)
! A
39 s 14—

25-1 s S A o 16-1
N A

3401-249 -0100

TYPE OF MODEL

|
HJ5101 T
E16 C

KEY PART CODE DESCRIPTION

ali=Neo!
=~ Q

REMARKS

31 [V210-360-603-00 BOLT,SP/M6X30 4

32 13401-249-310-00 PLATE/CONDENSER COMP

33 [3401-249-012-00 PLATE/CONDENSER

34 [V211-360-801-60 BOLT,SP/M8X16

35 |1757-780-002-00 GROMMET/08X18X02

36 |1757-780-003-00 BUSH/07X09X17

37 [3401-249-011-00 PLATE/CONDENSER

38 |1716-601-003-10 BOLT/KNOB/M06X13

39 13881-249-320-00 HOSE/COOLER/L. ASSY

40 |3824-248-322-00 O-RING

41 |[V210-360-603-00 BOLT,SP/M6X30

42 [3401-249-240-10 HOSE/COOLER/D ASSY

43 |3824-248-312-00 O-RING

44 |V210-360-603-50 BOLT,SP/M6X35

45 |V210-360-602-50 BOLT,SP/M6X25

46 |1342-402-006-00 BAND,WIRE/250

47 13401-249-250-00 HOSE/COOLER/S ASSY

48 |3824-248-342-00 O-RING

49 |V210-360-603-50 BOLT,SP/M6X35

50 |3824-248-036-00 CLAMP/23.5

51 |V210-360-601-60 BOLT,SP/M6X16

52 13401-249-004-00 HOSE/HEATER/VALVE/13

53 13401-249-005-00 HOSE/HEATER/1300

54 [J061-112-022-00 CLAMP/WORM/12-22

55 |1650-780-011-10 CLIP/HOSE/18-22

56 [6213-721-015-00 PIPE/'WATER/HOUSING

57 [1342-402-006-00 BAND,WIRE/250

| K| | k| K| k| k| K| N k| K| K| k| K| H| K| K| K| k| % K| k| K| X| ¥| % X| F OO

o o Do D BN R R = R R N =l H o N R N N R R R ] ] =] e e

58 11376-402-003-00 BAND,WIRE/140




3401-260 -0100

FIG. 49 BATTERY SYSTEM

N

129

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

REMARKS

3829-260-200-00

BATTERY/130E41L-MF

YUPR-N13-E4-1R

3853-260-004-10

BRACKET/FUSE

3768-171-001-00

CUSHION,BATTERY

1444-621-002-10

BOLT,BATTERY SET

3881-260-210-00

PLATE/SET/BATTERY

V361-260-006-00

INUT,WASHER/M6

3881-260-003-10

RUBBER/BATTERY

(IO O~ W DO

3401-260-300-10

CABLE/BATTERY ASSY

3829-260-303-00

FUSE/SLOW BLOW/60A

1650-650-222-00

FUSE/SLOW BLOW/40A

1650-650-243-00

FUSE/SLOW BLOW/60A

3829-260-304-00

BOLT

V304-260-008-00

INUT/M8

V401-160-008-00

WASHER,SP/M8

1342-402-006-00

BAND,WIRE/250

3853-260-001-00

CABLE/EARTH/350

1544-623-008-10

HARNESS,WIRE/NO.8

| k| N k| K| K| k| k| N| K| K| K| k| ¥ K| ¥ F OV

e I I IS R S TRV YR U Yt I TR




130

FIG. 50 HARNESS(CONTROL)SYSTEM

LI T

23
e |
—tn

e F}—

3401-261 -0100

KEY

PART CODE

DESCRIPTION

A= -

=~ Q

REMARKS

3401-261-210-

20

HARNESS/MAIN ASSY

3821-262-202-

00

FUSE/BLADE/32V10A

3821-262-203-

00

FUSE(BLADE/32V15A)

3821-262-204-

00

FUSE/BLADE/32V20A

3821-262-205-

00

FUSE/BLADE/32V30A

3801-263-402-

00

FUSE/BLADE/32V5A

3801-335-014-

10

COVER/HARNESS

(3|0 O (W N

1342-402-006-

00

BAND,WIRE/250

3824-549-051-

00

PROTECTOR/74

3871-277-004-

00

PROTECTOR/55

3650-261-001-

00

CLAMP/28X55

1627-602-005-

00

TRIM/150

3801-335-014-

10

COVER/HARNESS

3401-261-260-

00

HARNESS/PANEL ASSY

3401-261-250-

00

HARNESS/ENGINE ASSY

3401-261-230-

00

STAY/FUSE COMP

V360-260-006-

00

NUT/WASHER/M6

3401-261-300-

10

HARNESS/ECU ASSY

3821-262-203-

00

FUSE(BLADE/32V15A)

3824-247-203-

00

FUSE,BLADE/32

3401-261-320-

10

HARNESS/TANK/DE ASSY

3401-261-330-

10

HARNESS/DPF  ASSY

3401-261-340-

10

HARNESS/SCR ~ ASSY

S| k| | k| X X k| k| K| k| K| K| k| k| K| K| K| X| ¥| k| X| k| OV

L e e S I N I Y e T e e e e RN




FIG. 51 HARNESS(REAPING)SYSTEM 131

&

: T %9 oo /
) S

3 2 7

| | | b

ai
L CTHi
it
Lml
4

ol
B ggiz ]

[

Qi

3881-262 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A -
=0oN
=R Q

REMARKS

—
(=2}

3881-262-200-10 HARNESS/FRONT ASSY
3853-262-202-00 CONNECTOR/COVER/2P
3650-262-202-00 DIODE/3.0A
1342-402-006-00 BAND,WIRE/250
3746-185-014-00 BAND,HOSE
1560-695-015-00 CLAMP
3849-261-001-00 COUPLER/JOINT/Z ASSY
1342-402-006-00 BAND,WIRE/250

*| K| X| k| K| ¥| ¥ X OV

00 (=3 |0 |OT|x (O ||
O L I S L e




132 FIG. 52 HARNESS(THRESHING)SYSTEM

$ g S _,_Et @J - : lﬁ,@/
0 2 gy TR =y | AT T
o T
to—&8 [ | 58
8 &

3401-263 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJEE,]1 E?‘ E (L) 1; REMARKS
1 [3401-263-200-30 HARNESS/THRESHE ASSY | * !
2 13824-247-202-00 FUSE/BLADE/32V05A * 5
3 [3821-262-202-00 FUSE/BLADE/32V10A * 2
4 /3821-262-203-00 FUSE(BLADE/32V15A) * 4
5 [3821-262-204-00 FUSE/BLADE/32V20A * 9
6 [3821-262-205-00 FUSE/BLADE/32V30A * 2
7 13821-262-209-00 TOOL/FUSE * !
8 [3821-262-206-00 COVER/FUSE * !
9 [3650-262-202-00 DIODE/3.0A * !
10 |3857-263-203-00 CONNECTOR/COVER/KNOT | * !
11 |3857-263-202-00 CONNECTOR/COVER/AUGE| * !
12 [3650-201-006-00 PROTECTOR,EDGE * 2
13 [3401-263-001-00 PROTECTOR/EDGE/040 * 2
14 |V211-360-801-60 BOLT,SP/M8X16 * 1
15 |1342-402-006-00 BAND,WIRE/250 * | 82
16 |V210-360-602-00 BOLT,SP/M6X20 * 2
17 |3825-261-240-00 HARNESS/GRAINTANK,5 * !
18 [1342-402-006-00 BAND,WIRE/250 * 6




FIG. 53 HARNESS(TRAVELING)SYSTEM 133

vA-/m

2

~

.—55@ >
%

iB——0i

iG— 0
i— 0

—

o g78
3401-264 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g i) l; REMARKS
1 [3401-264-240-10 HARNESS/CHASSIS/P * !
2 (1342-402-006-00 BAND,WIRE/250 * 9
3 |3871-264-270-10 BAR/HARNESS/SOLENOID | * 1
4 |[V211-360-802-00 BOLT,SP/M8X20 * 2
5 |3401-264-200-10 HARNESS/SOLENOID/ATP | * !




134 FIG. 54 HARNESS(AUGER)SYSTEM

N3 Q1yF/ 21D
fﬂ IFavUsyh

(m] @ @ 3 ;3
s & /@/

9 (1{32Y3971K9)
6 H 8

[Iﬂ_mll » 1% (WEA.:_:} 0/

u
H
N

E

N=%2 A=4/2/5W)

ALY A

9

$229K9 G-
P-X PyIF1-7) é

245 919 ASSYA rovowsssn [ | [ =Y

3881-265 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3817-265-210-00 SWITCH,ZOOM

3807-836-322-00 SWITCH,ZOOM

3807-836-400-00 ACTUATOR ASSY

3642-496-007-10 PLATE,SWITCH

1614-129-003-00 SCREW/M03X20

3888-265-320-00 HARNESS/AUGER/2/CSW

3853-265-201-00 BRACKET/PLA

3817-265-310-10 HARNESS/AUGER/1/SW

*| K| N K| K| k| k| ¥ X OW®W

© |00 |3/ |01 >N+
[ I I AN X T R Y e

1342-402-006-00 BAND,WIRE/250




FIG. 55 HARNESS(LAMP)SYSTEM

ve/3%930 1 2

135

| L 1
] 57 ¥5-w /+ ":: : : :!"
D> 507 5w /-
3401-267E-0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C E16 C/L|P
1 /3401-267-200-00 HARNESS/LAMP ASSY * 1
2 13401-267-001-00 CONNECTOR/SWP/SEALED | * 1




136

23-14 25

N
N

A

3401-270E-0100

FIG. 56 MONITOR,PANEL(SWITCH)SYSTEM

’ Ul! EU'E“) 2
ALES

25-1 N0~

NS

21 AN

KEY PART CODE

DESCRIPTION

TYPE

OF MODEL

HJ5101

m
—
(=2

REMARKS

A= -
ali=Neo!
=~ Q

3401-270-230-

00

PANEL/UPPER ASSY

3401-270-201-

00

SCREW/M3XL20

3401-270-510-

00

METER/E16  ASSY

3401-270-220-

20

STAY/MONITOR COMP

V210-360-601-

20

BOLT,SP/M6X12

3401-270-002-

10

BRACKET/MONITOR

1560-783-102-

00

INSULATOR

(3|0 O (W N

3689-582-001-

00

INSULATOR/30

9 |[V363-260-008-

00

NUT/WASHER/MS8

1764-680-200-

00

SWITCH/COMBINATION

3401-270-530-

00

PANEL/SW/1/E16

3401-270-531-

00

LABEL/SW/1/E16

3401-270-302-

00

CASE/UPPER

3401-270-303-

00

COVER/LOWER

3401-270-304-

00

KNOB/VOLUME

3401-270-560-

00

PANEL/SW/2/E16

3401-270-561-

00

LABEL/SW/2/E16

3401-270-302-

00

CASE/UPPER

3401-270-303-

00

COVER/LOWER

3401-270-304-

00

KNOB/VOLUME

3801-281-250-

00

SWICTH,ROTARY/2

3801-272-002-

10

KNOB/B/20

1342-402-006-

00

BAND,WIRE/250

8844-535-300-

00

DIAL/SLANT/PZ ASSY

3801-272-001-

10

KNOB/B/20

3401-204-003-

00

PLATE/STAY/ROD

2132-501-002-

00

GROMMET

V362-260-008-

00

NUT/WASHER/MS8

3814-272-100-

00

SWITCH/MOMENTARY/O/S

8561-101-290-

00

SWITCH/ALTERNATE/G

| k| K| k| k| K| k| K| K| | k| K| | k| K| K| k| K| X| k| K| K| k| K| N| k| X| %| *| FOWR

e e I N e R I e e e e e e e e e e I e e N N e - B ST RS AP | RS




FIG. 56 MONITOR,PANEL(SWITCH)SYSTH%\
b Sy 22
iy

23-14 25

3401-270E-0100

23

Al
&

137

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

31 |3300-275-

210-

SWITCH/TOGGLE ASSY

1

32 /13300-271-

003-

BOOT,SWICTH/TOGGLE

33 |3801-281-

250-

SWICTH,ROTARY/2

34 [3801-272-

002-

IKNOB/B/20

35 |3801-281-

250-

SWICTH,ROTARY/2

36 |[3801-272-

002-

IKNOB/B/20

37 [3401-270-

600-

SWITCH/HANDLE/CAB

38 |1792-652-

750-

KEY ASSY

39 |1794-733-

201-

SEAL/HANDLE/OUTER

40 11742-658-

210-

SOCKET/12V  ASSY

41 13853-261-

270-

HARNESS/POWER/EXTRA

| k| K| k| K| K| k| k| K| k| X OV

e I e e e e B e B e e B




138

FIG. 57 PANEL(FRONT/HANDLE)SYSTEM

3401-271 -0100

KEY

PART CODE

DESCRIPTION

A=~

jaleNe]

=~ Q

REMARKS

3401-271-001-

00

PANEL/FRONT

3853-271-013-

00

INSULATOR/PANEL/1

3401-271-002-

00

INSULATOR/PANEL/3

V210-360-601-

60

BOLT,SP/M6X16

3849-270-002-

LID/MONITOR

51

V210-360-601-

60

BOLT,SP/M6X16

3853-271-001-

00

STAY/HANDLE/C

(3|0 O [N

V201-270-804-

BOLT/M8X45

V411-270-008-

00

WASHER,PL/M8

V401-170-008-

00

WASHER,SP/M8

V211-370-802-

00

BOLT,SP/M8X20

3401-271-270-

00

TABLE/HAND COMP

3401-271-273-

00

PAD/HAND

3853-271-017-

00

SHAFT/TABLE/HAND

3829-271-004-

00

BOLT,SOCKET/M6X2

2201-805-002-

00

NUT/M6B

2194-508-220-

10

KNOB SET

3853-271-018-

00

WASHER

V360-260-005-

00

NUT/WASHER/M5

% | k| K| K| k| X K| k| K| K| k| K| N| k| K| %| %| ¥ X OW®R

e e e T e T e e 1 O Y - Y I NG RS ' By Y =




5

el

3401-272E-0100

FIG. 58 GRIP(HST)SYSTEM

#B—oc

139

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3853-212-400-

GRIP/HST ASSY

3676-212-007-

SCREW/SP

3401-905-052-

LABEL/REAPING STOP/E

3829-906-048-

LABEL/DEPTH/K

3401-905-058-

LABEL/TURNING FORCE/

3401-905-053-

LABEL/CHANGE/RAISE U

3849-212-005-

COUPLER/HW090-6P

3849-212-006-

RETAINER/HW090-6P

O (00|30 O~ WD

3849-212-011-

SCREW/4X25

N I e e I I Y Y

[ay
o

3849-212-012-

SCREW/3X12

| K| K| k| K| K| k| k| X F O




140 FIG. 59 PANEL(AUGER)SYSTEM

3401-273E-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

m
—
(=2

3401-280-500-00 PANEL/AUGER/SZ/E16

3401-280-501-00 LABEL/AUGER/SE/E16

3401-280-502-00 RUBBER/SWITCH/E16

3849-280-205-00 COVER/PANEL

3849-216-005-00 HOLDER/AUGER

V111-176-001-60 SCREW/M6X16

3849-216-008-10 COLLAR/07X08X07

| K| X| k| K| X| k| X OOT R

([~ [0 |OT ||
[ T I -1 Y IS Y RS BT

V111-166-001-60 SCREW/M6X16




3401-276 -0100

FIG. 60 CONTROLLER(FRONT)SYSTEM

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

1719-652-

410-

10

RELAY/FLASHER ASSY

V210-360-

601-

60

BOLT,SP/M6X16

3401-277-

410-

20

CONTROLLER/MU1 ASSY

V211-360-

802-

50

IBOLT,SP/M8X25

3401-277-

450-

30

CONTROLLER/MU2 ASSY

*| k| K| K| ¥ X OV

N = N R R =

O[O x|

V362-260-

008-

00

INUT/WASHER/M8




142

FIG. 61 CONTROLLER(REAR)SYSTEM

® © ® 3 4 5 6 7 8 9
5 7 i o b o b e v e o
- @ |a®©®0 ®e e
O BB B i B
o TP
- S .
__/_ ‘ | - | - &l\?\ﬁé
\;“ o,
50-1 [\\\ |
[: h\
Q
N \po
N
®
3401-277 -0100
S |TyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P HISTO1 T|o|R REMARKS
C E16 C|L|P
1 [3841-277-300-10 RELAY/TWIN * !
2 |[V210-360-601-60 BOLT,SP/M6X16 * 1
3 [1800-652-400-00 RELAY/5P ASSY * 2
4 |1800-652-400-00 RELAY/5P ASSY * 2
5 [1800-652-400-00 RELAY/5P ASSY * 2
6 [1800-652-400-00 RELAY/5P ASSY * 2
7 11800-652-400-00 RELAY/5P ASSY * 2
8 [1800-652-400-00 RELAY/5P ASSY * 2
9 [1800-652-400-00 RELAY/5P ASSY * 1




FIG. 62 CONTROLLER(THRESHING)SYSTEM 143

30 32
31 33 34

S

®®©
A

18—3 V/\

o "\
3401-278 -0100 2

TYPEOFMODEL| I | C | G
HJ5101 T| O |R REMARKS
C|L|P

KEY PART CODE DESCRIPTION

m
—
(=2}

3881-278-210-01 STAY/RELAY COMP
3401-278-200-00 CASE/RELAY COMP
V211-360-801-60 BOLT,SP/M8X16
3881-278-004-11 COVER/RELAY
V210-360-601-20 BOLT,SP/M6X12
3401-278-410-20 CONTROLLER/SU1 ASSY
3857-278-320-11 COVER/CONTROLLER
3857-278-008-00 INSULATER/20X172

9 13824-549-051-00 PROTECTOR/74

10 |V362-260-008-00 NUT/WASHER/MS8

11 |3881-278-220-00 PLATE/COVER COMP
12 |V211-360-801-60 BOLT,SP/M8X16

13 |3401-278-450-10 CONTROLLER/SU2 ASSY
14 |3401-278-210-00 STAY/CONTROLLER

15 |V362-260-008-00 NUT/WASHER/M8

16 |3841-277-300-10 RELAY/TWIN

17 13841-277-300-10 RELAY/TWIN

51

(IO O~ WD

18 |3841-277-300-10 RELAY/TWIN

19 |3841-277-300-10 RELAY/TWIN

20 |3841-277-300-10 RELAY/TWIN

21 |3841-277-300-10 RELAY/TWIN

22 13841-277-300-10 RELAY/TWIN

23 13841-277-300-10 RELAY/TWIN

24 |3817-278-053-00 COLLAR/09X14X32

25 |V210-360-604-50 BOLT,SP/M6X45

26 13401-278-001-00 PLATE/RELAY

27 |3401-278-002-00 COLLAR/09X14X70

28 |V200-360-608-00 BOLT/M6X80/7T

29 |V401-160-006-00 WASHER,SP/M6

% | K| K| k| k| K| k| K| K| k| k| K| N| k| K| k| k| K| N| K| K| K| k| K| ¥| % K| k| *| FOVAR

e e e e e B S S e B e B e e I e e B e B I O I e T O O Y B A B R B TR B

30 |1800-652-400-00 RELAY/5P ASSY




144 FIG. 62 CONTROLLER(THRESHING)SYSTEM

187-3 .

o "\
3401-278 -0100 2

TYPEOFMODEL| I | C

HJ5101 T|O
E16 c|L

KEY PART CODE DESCRIPTION

=~ Q

REMARKS

31 [1800-652-400-00 RELAY/5P ASSY !

32 11800-652-400-00 RELAY/5P ASSY

33 [1800-652-400-00 RELAY/5P ASSY

34 [1800-652-400-00 RELAY/5P ASSY

35 |1754-640-230-10 CONTROLLER/MOTO ASSY

36 |3849-276-500-00 RELAY/4C+2B ASSY

37 |V200-360-605-50 BOLT/M6X55/7T

38 |V411-260-006-00 WASHER,PL/M6

39 |V401-160-006-00 WASHER,SP/M6

40 |3817-278-200-00 REGISTER/AUGER MOTER

41 |[V120-364-000-80 SCREW,SP/M4X8

| K| K| k| K| K| X| k| K| X| ¥ X OWR

e s e e e e

42 |3656-271-002-00 NUT,FLAT/M4




FIG. 63 SENSOR(OPERATION SEAT)SYSTEM

3401-280 -0100

145

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3817-280-510-

00

SENSOR,ANGLE

1588-651-322-

10

ARM

V120-364-001-

20

SCREW,SP/M4X12

3801-306-004-

00

PLATE,SENSOR NUT

3817-280-510-

00

SENSOR,ANGLE

1588-651-322-

10

ARM

V120-364-001-

20

SCREW,SP/M4X12

(IO O~ W DD

3807-836-400-

00

ACTUATOR ASSY

9 |3817-280-200-

00

SWITCH,MICRO/1C

10 |1614-129-003-

00

SCREW/M03X20

11 |3642-496-007-

10

PLATE,SWITCH

12 11342-402-006-

00

BAND,WIRE/250

13 |3817-280-300-

00

SWITCH,MICRO,1B

14 |3807-836-400-

00

ACTUATOR ASSY

15 |11614-129-003-

00

SCREW/M03X20

16 |3642-496-007-

10

PLATE,SWITCH

17 |3807-836-350-

00

SWITCH ASSY

18 |3807-836-400-

00

ACTUATOR ASSY

19 |11614-129-003-

00

SCREW/M03X20

20 |3642-496-007-

10

PLATE,SWITCH

21 [3849-278-200-

00

SENSOR/BACK  ASSY

22 13650-420-007-

00

BOLT/SP/M6X16

®| K| N K| K| K| k| K| N k| K| K| K| K| K| k| K| X| *| k| X * O

I e s B I e e T T Y O S O Y Y B N Y Y B Y




146

FIG. 64 SENSOR(TRAVELING)SYSTEM(1/2)

19~30-PLEASE SEE 2/2 PAGE

3401-281 -0100

PG

e

™N
SN
0 ”\/\‘
UN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
2

A=~

REMARKS

ali=Neo!
=~ Q

3888-281-200-

00

SENSOR/SPEED/GEAR

2144-815-002-

00

BOLT/M6X16

3871-281-300-

00

SENSOR/ACCELERATION

V210-360-602-

00

BOLT,SP/M6X20

3857-281-001-

00

PLATE

V211-660-803-

50

BOLT,SP/M8X35/7T

3853-210-390-

10

SWITCH/MICRO/1C ASSY

(3|0 O (W N

3401-210-002-

00

COVER/SWITCH

3843-275-001-

00

BOLT

3642-496-007-

10

PLATE,SWITCH

1729-662-330-

00

SENSOR/ANGLE/75 ASSY

3891-281-210-

01

ARM/SENSOR

51

V211-360-801-

60

BOLT,SP/M8X16

V120-364-001-

20

SCREW,SP/M4X12

3801-280-002-

00

PLATE,SENSOR

V360-260-006-

00

NUT/WASHER/M6

3401-281-001-

00

STAY

V211-560-801-

60

BOLT,S/M8X16/7T

3401-281-420-

00

STAY/SENSOR COMP

V211-360-802-

00

BOLT,SP/M8X20

3871-281-210-

00

ARM/STROKE/138 COMP

V720-101-900-

90

0-RING/1A,P9

V411-260-012-

00

WASHER,PL/M12

V500-163-002-

00

PIN,SPLIT/3X20

1729-662-330-

00

SENSOR/ANGLE/75 ASSY

V120-364-001-

60

SCREW,SP/M4X16

3801-306-004-

00

PLATE,SENSOR NUT

3680-282-002-

00

ROD/M10X215/L

V411-260-008-

00

WASHER,PL/M8

3673-286-003-

00

ROD/M10X80

| K| K| k| k| K| k| k| K| k| k| K| X| k| K| k| K| K| N| k| K| k| k| ¥| ¥| k| k| %| *| F OV

[ TR T I TR NCTRRN B T TR TR I NCTRT N A TR TR ) Bt B I N B T B I IV 1S T N I T




FIG. 64 SENSOR(TRAVELING)SYSTEM(2/2) 147

93-8

\L 93-8

28
32 ~d
3 (AN

3401-281 -0100

TYPEOFMODEL| I | C | G
HJ5101 T| O |R REMARKS
L|P

KEY PART CODE DESCRIPTION

m
—
=
a

31 |[V500-162-501-50 [PIN,SPLIT/2.5X15

32 |1560-112-003-00 NUT,SM/M10

33 |3857-212-014-00 TURNBUCKLE/M10X70
34 |V304-260-010-00 NUT/M10

35 |3881-281-220-00 STAY/SENSOR

36 |[V211-360-802-00 BOLT,SP/M8X20

37 |3881-281-210-00 ARM/STROKE/138 COMP
38 |[V720-101-900-90 O-RING/1A,P9

39 [V411-260-012-00 WASHER,PL/M12

40 |V500-163-002-00 PIN,SPLIT/3X20

41 11719-505-330-00 SENSOR/ANGLE/110/L
42 |V120-364-001-60 SCREW,SP/M4X16

43 |3801-306-004-00 PLATE,SENSOR NUT
44 13401-281-002-00 ROD/M10X85/L

45 |V411-260-008-00 WASHER,PL/M8

46 13673-286-003-00 ROD/M10X80

47 |V500-162-501-50 PIN,SPLIT/2.5X15

48 11560-112-003-00 NUT,SM/M10

49 |3857-212-014-00 TURNBUCKLE/M10X70
50 |V304-260-010-00 NUT/M10

%l k| K| K| k| K| k| K| K| K| k| K| K| K| K| K| K| F| F| * O

e I B B I e T el e T T O Y Y TR O T T YN




148

FIG. 65 SENSOR(RE{A}P’I
=7

y/%"g 10
- Q

ING)SYSTEM

3881-282 -0100

N NS
N

Y

"
S |

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

jaleNe]

=~ Q

REMARKS

3824-282-500-

00

SENSOR/ACK

3824-248-027-

00

WASHER/07X16X02

V340-120-006-

00

NUT,CAP/M6

1729-662-330-

00

SENSOR/ANGLE/75 ASSY

V120-364-001-

60

SCREW,SP/M4X16

3680-215-006-

10

PLATE/MA4

3817-282-001-

00

ARM,SENSOR

(3|0 O (W N

V361-260-006-

00

NUT,WASHER/M6

3829-282-600-

10

SENSOR/STRAW/16 ASSY

3650-420-007-

00

BOLT/SP/M6X16

3829-282-600-

10

SENSOR/STRAW/16 ASSY

3650-420-007-

00

BOLT/SP/M6X16

1342-402-006-

00

BAND,WIRE/250

3829-282-610-

00

SENSOR/STRAW/L/165

3650-420-007-

00

BOLT/SP/M6X16

1342-402-006-

00

BAND,WIRE/250

3676-281-200-

00

SWITCH/0.1A/BUTTUN

V120-364-003-

00

SCREW,SP/M4X30

3888-463-003-

00

PLATE/M4

3676-281-200-

00

SWITCH/0.1A/BUTTUN

V120-364-002-

50

SCREW,SP/M4X25

3656-271-001-

00

PLATE/, 13X40

3676-281-200-

00

SWITCH/0.1A/BUTTUN

V120-364-003-

00

SCREW,SP/M4X30

3888-463-003-

00

PLATE/M4

3829-281-300-

00

SENSOR,PICK-UP

2144-815-002-

00

BOLT/M6X16

1614-695-013-

00

SENSOR/ANGLE ASSY

1675-680-001-

10

ARM

V120-364-001-

20

SCREW,SP/M4X12

| K| K| ok k| K| k| k| K| k| k| K| %| k| K| k| k| K| ¥| k| K| %k| k| K| X| X| X| X| *| FOWR

I N e e i L T e e L T I Y | B B Y Y [ e e =Y B B BT RS R I S A




FIG. 65 SENSOR(REAPING)SYSTEM 149
E 10

/ﬁ// i f-18

S T 128-17

TYPE OF MODEL

HJ5101

E16
1

KEY PART CODE DESCRIPTION

A -
=0oN
=R Q

REMARKS

31 |3817-282-700-00 SENSOR,STRAW,130

32 |3650-420-007-00 BOLT/SP/M6X16

33 |V361-260-006-00 NUT,WASHER/M6

34 [3888-282-290-10 SENSOR/ANGLE ASSY
35 |[V120-364-001-00 SCREW,SP/M4X10

36 |[3888-402-007-00 PLATE/ARM/SENSOR
37 |V360-260-006-00 NUT/WASHER/M6

38 |3888-282-280-00 HARNESS/ACH ASSY
39 [3853-282-220-00 SWITCH/PUSH ASSY

*| K| N K| K| K| k| ¥ F O

T B Y TSI RS R




FIG.

66

SENSOR(THRESHING)SYSTEM

33 32

< wpl

3401-283E-0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3817-280-510-00

SENSOR,ANGLE

1588-651-322-10

ARM

V120-364-001-60

SCREW,SP/M4X16

3801-306-004-00

PLATE,SENSOR NUT

3817-280-510-00

SENSOR,ANGLE

1588-651-322-10

ARM

V120-364-001-60

SCREW,SP/M4X16

(3|0 O (W N

3801-306-004-00

PLATE,SENSOR NUT

3872-290-220-00

HARNESS/SENSOR ASSY

3746-172-013-00

BAND,HARNESS

3872-273-220-00

SENSOR/ANGLE/12 ASSY

3656-271-002-00

NUT,FLAT/M4

3872-726-410-00

HUB/SENSOR COMP

K211-003-002-00

BOLT/M4X5

3872-726-015-00

ACTUATOR

V301-260-003-00

NUT/M3

V111-163-000-80

SCREW/M3X0.5X8

3817-280-510-00

SENSOR,ANGLE

1588-651-322-10

ARM

V120-364-001-20

SCREW,SP/M4X12

3888-281-200-00

SENSOR/SPEED/GEAR

V120-266-001-20

SCREW,SEMS/M6X12

3676-281-200-00

SWITCH/0.1A/BUTTUN

V120-364-003-00

SCREW,SP/M4X30

V401-160-004-00

WASHER,SP/M4

V301-260-004-00

NUT/M4

3401-283-300-00

SWITCH/EMERGENC ASSY

3676-281-230-10

SENSOR/0.1A/GRAIN

S I = I ~S I S YR | e e B N e N e T S e T e e L O S Y S B X1 Y BTSSR TS

3676-281-210-10

SENSOR/0.1A/GRAIN

V210-360-601-60

BOLT,SP/M6X16

| k| K| k| k| K| k| k| K| k| k| K| k| k| K| K| k| K| K| k| K| K| k| K| N| k| X| X| *| X OV

jury
o




FIG. 66 SENSOR(THRESHING)SYSTEM

151

%\229 146
*@/

33 32

3401-283E-0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

31 |1729-662-330-00

SENSOR/ANGLE/75 ASSY

32 |13817-281-003-01

ARM/SENSOR

51

33 |V120-364-001-20

SCREW,SP/M4X12

34 [3801-306-004-00

PLATE,SENSOR NUT

35 |V360-260-006-00

INUT/WASHER/M6

36 [3817-283-230-00

SENSOR

37 |[V360-260-005-00

NUT/WASHER/M5

38 |3814-836-021-00

LOCK

39 |3817-283-220-00

SENSOR/ANGLE/180

40 13818-835-440-00

GEAR COMP

41 K211-003-002-00

BOLT/M4X5

42 13656-271-002-00

INUT,FLAT/M4

| k| K| k| K| K| %| k| K| ¥ ¥ FOVR

T I Y S T YV Y




152

3881-291 -0100

(THRESH)

190-

A~ OYO100 ©

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3888-291-210-

00

LAMP/WORKING/55 ASSY

1791-658-361-

00

VALVE/HALOGEN/12V55W

3888-291-200-

00

LAMP/COMBINATION/F

1792-652-231-

00

LENS

1792-652-232-

00

LENS

1564-654-213-

00

BULB,LAMP/12V21W

1566-656-204-

00

BULB/12V5W

(3|0 O (W N

1792-652-233-

00

WASHER

1792-652-234-

00

SCREW

3888-291-220-

00

LAMP/COMBINATION/R

1792-654-221-

00

LENS

1792-652-232-

00

LENS

1564-654-213-

00

BULB,LAMP/12V21W

1566-656-211-

00

BULB/12V21-5W

1792-652-233-

00

WASHER

1792-652-234-

00

SCREW

3888-291-240-

00

LAMP/BACKUP ASSY

1719-654-462-

00

GASKETT

1719-654-463-

00

LENS

V111-705-002-

50

SCREW/M5X25

1564-654-213-

00

BULB,LAMP/12V21W

3888-291-241-

00

LEAD COMP

3801-291-270-

00

LAMP,WORKING

FIG 249

3801-291-270-

00

LAMP,WORKING

FIG 249

3680-291-200-

00

LAMP,WORKING

3680-291-202-

00

LENS

1426-621-041-

00

BULB

3801-291-270-

00

LAMP,WORKING

B K| | k| k| k| k| K| N k| K| K| k| K| N| k| K| K| k| K| K| k| X| X| *| % | F O W

e e e T T e e T e T YA S A R U B SR XY Y XY 1 1 R SRS B CY R XY T 1 T B

FIG 249




3881-292 -0100

FIG. 68 HORN SYSTEM

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

1740-

680-

530-

HORN ASSY

3676-

202-

005-

00

WASHER/06X16X02

V360-

260-

006-

00

INUT/WASHER/M6

vV301-

260-

006-

00

INUT/M6

1560-

664-

001-

00

HORN

V210-

260-

601-

60

BOLT,S/M6X16

(IO O~ W DD

3829-

292-

200-

00

BUZZER

®| K| K| k| K| K| *| X OV

[ S S S N

V1i20-

365-

002-

00

SCREW,SP/M5X20




154

3888-295 -0100

FIG. 69 MONITOR(REAR)SYS}EM

/,,

Ky 8

34 —;%(24 25

28
S

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

jaleNe]

=~ Q

REMARKS

3857-295-310-

30

MONITOR/BACK SET

3857-295-320-

20

BACKMONITOR ASSY

3857-295-330-

10

STAND ASSY

3857-295-340-

10

CABLE/POWER ASSY

3857-295-009-

00

MANUAL/OPE/REARMONIT

3857-295-002-

10

STAY/MONITOR

2505-111-003-

00

BOLT/SP

(3|0 O (W N

1342-402-006-

00

BAND,WIRE/250

3857-295-240-

12

STAY/CAMERA/2 COMP

2H

V211-360-802-

50

BOLT,SP/M8X25

3857-295-230-

03

STAY/CAMERA/1 COMP

2H

V211-260-806-

50

BOLT,S/M8X65

V411-260-008-

00

WASHER,PL/M8

3857-295-001-

00

WASHER/09X17X02

V362-260-008-

00

NUT/WASHER/MS8

V304-260-008-

00

NUT/MS8

3857-295-460-

00

CAMERA/REAR ASSY

3857-295-461-

00

BOLT/M3.5X6/SP

3857-295-462-

00

BUSH

3857-295-470-

00

CABLE/CONVERT/CAMERA

2132-501-002-

00

GROMMET

3857-295-370-

00

CABLE/TM ASSY

1342-402-006-

00

BAND,WIRE/250

3853-295-002-

10

STAY/CAMERA/AUGER

V211-360-802-

00

BOLT,SP/M8X20

3857-295-460-

00

CAMERA/REAR ASSY

3857-295-461-

00

BOLT/M3.5X6/SP

3857-295-462-

00

BUSH

3857-295-470-

00

CABLE/CONVERT/CAMERA

3857-295-370-

00

CABLE/7TM ASSY

| k| K| k| k| K| k| K| N | k| k| K| k| k| K| K| K| K| N| k| K| K| k| ¥| X| k| K| X| *| FOWR

e I e I N N I e I e IR Y B e B B N B | B B e B B N e e I e T e 4 e A = Y N S R ST S S RS




FIG. 69 MONITOR(REAR)SYS}EM

3888-295 -0100

ky 28

e j%?“ij’

155

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g (B l; REMARKS
31 [1342-402-006-00 BAND,WIRE/250 * 5
32 13853-295-004-00 STAY/CAMERA * 1
33 /12505-111-003-00 BOLT/SP * 2
34 |'V360-260-005-00 NUT/WASHER/M5 * 2




156 FIG. 70 HOSE(DRAIN/ENGINE)SYSTEM

(ENGINE)?2
!&\éz 1

%\%

(ENGINE)
3401-301 -0100
S |TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P HU5T01 T|O|R REMARKS
C E16 C|L|P
1 {3652-355-002-10 HOSE,LOW-PRESSER T.C * !
2 |J061-116-025-00 CLAMP/WORM/16-25 * 2
* 1

3 |1560-666-004-00 BAND




3401-302 -0100

FIG. 71 BRACKET(ENGINE)SYSTEM

157

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

REMARKS

3401-302-240-10

BRACKET/FRONT/R COMP

V211-561-002-50

BOLT,S/M10X25/7T

V411-260-010-00

WASHER,PL/M10

3890-302-001-00

RUBBER/CUSHION

V334-260-012-00

INUT/M12

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

(IO O~ W DD

3401-302-210-10

BRACKET/REAR/RH COMP

V211-561-002-50

BOLT,S/M10X25/7T

V411-260-010-00

WASHER,PL/M10

3890-302-001-00

RUBBER/CUSHION

V334-260-012-00

INUT/M12

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3401-302-220-00

BRACKET/FRONT/L. COMP

V211-561-002-50

BOLT,S/M10X25/7T

V411-260-010-00

WASHER,PL/M10

3401-302-230-00

BRACKET/REAR/LH COMP

3650-201-006-00

PROTECTOR,EDGE

3650-201-008-00

PROTECTOR,EDGE/120

V211-561-002-50

BOLT,S/M10X25/7T

V411-260-010-00

WASHER,PL/M10

3401-302-250-00

HUB/INSULATOR COMP

3890-302-002-00

INSULATOR/ENG

V704-140-028-00

RING,SNAP/28 C

3670-471-003-00

WASHER/28X40X02

V707-140-060-00

RING,SNAP/R60

V401-160-012-00

WASHER,SP/M12

V201-361-203-00

BOLT/M12X30/7T

V211-660-802-50

BOLT,SP/M8X25/7T

N | K| | k| k| K| K| K| K| k| k| K| N| k| K| k| k| K| ¥| K| K| K| K| K| X| X K| | ¥ FOVR

T O Y ) Y S S Sy ey (O T[N o) [ [ VY Y B Y B ) [ Y Y B NG (NG O N I I S = B N TN e




158 FIG. 71 BRACKET(ENGINE)SYSTEM

i

3401-302 -0100

KEY PART CODE DESCRIPTION

Cc|G
O |R REMARKS
L|P

32 13890-302-002-00 INSULATOR/ENG

33 [V704-140-028-00 RING,SNAP/28 C

34 [3670-471-003-00 WASHER/28X40X02

35 |V707-140-060-00 RING,SNAP/R60

36 |[V401-160-012-00 WASHER,SP/M12

X

S

p

C

31 [3895-302-250-00 HUB/INSULATOR COMP *
*

*

*

*

*

37 |[V201-361-203-00 BOLT/M12X30/7T *
*

[T I - B Y =Y B BT

38 |V211-660-802-50 BOLT,SP/M8X25/7T




34071-310

25~30-PLEASE SEE 2/2 PAGE

FIG. 72 TANK(FUEL)SYSTEM(1/2)

-0100

N 15
\'1 PR
—198-5 %16
8
PN
oo
:Iy \
22— _p1

18

/l 4

Y/

A

159

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-

310-002-00

TANK/FUEL

3888-

310-300-00

GAUGE/FUEL  ASSY

3891-

310-006-00

GASKET

V360-

260-004-00

INUT/WASHER/M4

3897-

310-004-00

COLLAR/31X36X27

3891-

310-004-00

CAP/13

1756-

111-027-00

CLIP/HOSE/21.9-23.5

(IO O~ W DD

3401-

310-007-00

INSULATOR/TANK/260

3401-

310-008-00

INSULATOR/TANK/270

3768-

171-001-00

CUSHION,BATTERY

3401-

310-510-00

PIPE/FUELFEED COMP

3897-

310-006-00

HOSE/39X45X70

JO061-

132-050-00

CLAMP/WORM/32-50

3852-

310-230-10

CAP/TANK ASSY

3852-

310-250-00

KEY/TANK ASSY

P601-

131-003-00

STRAINER

1725-

103-004-00

BOLT/SP/7

3401-

310-009-00

RUBBER/HUELFEED

3401-

310-240-00

BAND/TANK/LH COMP

3891-

310-252-00

INSULATOR/TANK

3401-

310-250-10

BAND/TANK/RH COMP

3891-

310-252-00

INSULATOR/TANK

V363-

260-008-00

NUT/WASHER/M8

V304-

260-008-00

INUT/M8

3401-

310-210-00

PLATE/BASE/LH COMP

3401-

310-013-00

PLATE/BASE

V363-

260-008-00

NUT/WASHER/M8

3401-

310-260-10

COVER/TANK/LH/F COMP

3401-

310-280-00

COVER/TANK/RH/F COMP

V363-

260-008-00

INUT/WASHER/M8

N | K| K| k| k| K| %| K| K| k| k| K| %| k| K| K| k| K| N| K| K| K| k| K| X| ¥ K| X| *| FOVAR

NI I I T T B B A B B N B e Y I N Y I Y Y T e e A I




160

A

34082310 Broo > 7

35— T_3

FIG. 72 TANK(FUEL)SYSTEM(2/2)

57~60-PLEASE SEE 1/2 PAGE

25

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

V211-360-801-

BOLT,SP/M8X16

1

3401-310-270-

COVER/TANK/LH/R COMP

3401-310-290-

COVER/TANK/RH/R COMP

V211-360-801-

BOLT,SP/M8X12

V211-360-801-

BOLT,SP/M8X16

1725-103-004-

BOLT/SP/7

3401-310-230-

PLATE/BASE/RH COMP

V363-260-008

-00

NUT/WASHER/MS8

3401-310-320

-10

COVER/TANK/RH/F/1

V211-360-801

-60

BOLT,SP/M8X16

3401-310-011

-00

COVER/TANK/RH/F/2

3857-335-016

-00

PROTECTOR/60

V211-360-801

-60

BOLT,SP/M8X16

3401-310-310

-10

COVER/REAR/CENTER

V211-360-801

-60

BOLT,SP/M8X16

3401-310-361

-20

COVER/REAR/RH

3680-601-015

-00

PROTECTOR/170

V211-360-801

-60

BOLT,SP/M8X16

1725-103-004

-00

BOLT/SP/7

V363-260-008

-00

NUT/WASHER/M8

3401-310-340

-00

COVER/TANK/LOWER/LH

V211-360-801

-60

BOLT,SP/M8X16

3401-310-350

-00

PLATE/U/78X590 COMP

V211-360-801

-60

BOLT,SP/M8X16

3401-310-330

-00

COVER/TANK/LOWER/RH

V211-360-801

-60

BOLT,SP/M8X16

1810-111-310

-00

HOSE/FUEL/1350 ASSY

3824-311-064

-00

PIPE/FUEL

J061-116-025

-00

CLAMP/WORM/16-25

1342-402-006

-00

BAND,WIRE/250

| K| K| k| k| K| k| k| K| k| k| K| X| k| K| k| k| K| %| k| K| k| k| K| ¥| k| K| %| *| FOWR

L I N I e I - e L T T - A e Y~ B | B B By X I Y NG Y VY YR YR RS




3401- 31%

(ENGINE)

(ENGINE)

FIG. 73 PIPING(FUEL)SYSTEM

161

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

=oa

REMARKS

3401-311-001-00

PIPE/FUEL/INLET

3401-311-002-00

PIPE/FUEL/RETURN

3891-311-260-00

HOSE/FUEL/L/870 ASSY

J062-126-134-00

CLIP/HOSE/12.6-13.4

3401-311-310-00

STAY/FILTER/FUE COMP

V201-260-809-50

IBOLT/M8X95

V401-160-008-00

WASHER,SP/M8

(IO O~ W DD

V411-260-008-00

WASHER,PL/M8

V211-360-802-00

BOLT,SP/M8X20

3897-311-001-00

HOSE/FUEL/570 ASSY

J062-126-134-00

CLIP/HOSE/12.6-13.4

J061-108-016-00

CLAMP/WORM/08-16

3897-311-004-00

HOSE/FUEL/260 ASSY

J061-108-016-00

CLAMP/WORM/08-16

3890-311-011-00

HOSE/FUEL/800 ASSY

J061-108-016-00

CLAMP/WORM/08-16

1817-111-250-00

HOSE/FUEL/1900 ASSY

J061-108-016-00

CLAMP/WORM/08-16

1801-111-280-10

HOSE/FUEL/1300 ASSY

J061-108-016-00

CLAMP/WORM/08-16

3891-311-260-00

HOSE/FUEL/L/870 ASSY

J061-108-016-00

CLAMP/WORM/08-16

J062-126-134-00

CLIP/HOSE/12.6-13.4

B K| N | k| K| K| k| k| N| k| K| K| k| K| K| k| K| K| k| K| ¥| *| FOVAR

e e S s I I I e Y VB B R R XY N N R R T Y Y




162

FIG. 74 TANK(DEF)SYSTEM

36T

29% : e NG

,// (ENGINE) )
e / ®
' N

(ENGINE) 28_,H % /}

(DM/SCR) =
g34
3401-315-0100

33 ;:g (ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

REMARKS

3401-315-200-

00

TANK/DEF ASSY

1835-107-201-

00

TANK/DEF

3401-315-230-

00

MODULE/DEF  ASSY

1835-107-220-

00

CAP/TANK/DEFASSY

1835-107-230-

00

FILLER/DEFASSY

1835-107-240-

00

PLUG/DRAIN/DEFASSY

V720-101-900-

80

O-RING/1A,P8

(3|0 O (W N

1835-107-202-

20

HOSE/BREATHER/650

V211-260-801-

60

BOLT,S/M8X16

3401-830-430-

00

STAY/TANK  COMP

V362-260-008-

00

NUT/WASHER/M8

1514-623-252-

10

TRIM/180

1425-621-004-

00

HOLDER/JE/9-9

V210-360-601-

20

BOLT,SP/M6X12

3401-315-250-

00

HOSE/DEF/SUCTIO ASSY

3401-315-260-

00

HOSE/DEF/RETURN ASSY

3401-8315-270-

00

HOSE/DEF/PRESSURE

V201-260-808-

50

BOLT/M8X85

V401-160-008-

00

WASHER,SP/M8

V411-260-008-

00

WASHER,PL/M8

1835-107-350-

00

VALVE/WATER/LLCASSY

1835-107-352-

00

COIL

V220-540-501-

20

SCREW,SOCKET/M5X12

V401-160-005-

00

WASHER,SP/M5

V411-260-005-

00

WASHER,PL/M5

3401-315-310-

10

HOSE/15X22X2000 ASSY

J061-116-025-

00

CLAMP/WORM/16-25

3401-315-320-

10

HOSE/13-15X800 ASSY

3401-315-320-

10

HOSE/13-15X800 ASSY

J061-116-025-

00

CLAMP/WORM/16-25

| K| K| k| k| K| k| k| K| k| k| K| %| k| K| k| k| K| K| k| K| k| k| K| ¥| k| K| X| *| F OV

U e I I I I I oY B e B | B | | B B B e e I e e T e e i e T I TR =V R




FIG. 74 TANK(DEF)SYSTEM 163

364T

/"

e
(ENG I NE/ 28_,9
; 30—% 18

/

\ .

33 —4 : .

3 L N K zi{] YT oo
P d NS

!!g /‘jgﬂgr"_\\\\\___“,//////"_ \§!! \\\\\\\§‘h_): ~N—25
(DM/SCR)T. 33 \T‘
- (ENGINE)
!534 34!
3401-315 -0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A= -
=on

G
R REMARKS
P

31 |3401-315-340-10 HOSE/15X22X800 ASSY

32 |J061-116-025-00 CLAMP/WORM/16-25

33 [3401-315-350-00 HOSE/09X15X2000 ASSY

34 |J061-116-025-00 CLAMP/WORM/16-25

35 1|3401-315-280-10 PIPE/LLC COMP

*| k| K| %] ¥ X OV

| | W DD DN

36 |V211-260-802-00 BOLT,S/M8X20




164 FIG. 75 RADIATOR SYSTEM(1/2)

3401-330A-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3401-330-290-00 RADIATOR ASSY

1593-102-502-00 [CAP

3853-330-014-00 INSULATOR/10X10X650

1757-650-004-00 INSULATOR/10X05X610

3817-330-202-00 INSULATOR

4319-312-003-00 PLATE

3401-330-001-00 HOSE/RADIATOR/UPPER

(3|0 O (W N

J061-242-050-00 CLAMP/WIRE/42-50

9 13401-330-002-00 HOSE/RADIATOR/LOWER

10 |J061-242-050-00 CLAMP/WIRE/42-50

11 |J061-249-060-00 CLAMP/WIRE/49-60

12 13676-330-003-00 HOSE 850

13 |J061-108-016-00 CLAMP/WORM/08-16

14 13841-330-004-00 HOSE/1360

15 |J061-108-016-00 CLAMP/WORM/08-16

16 |1560-104-010-40 CONNECTOR

17 11424-101-203-00 PLUG

18 |1424-101-204-00 PACKING

19 |V211-360-801-60 BOLT,SP/M8X16

20 |3401-330-360-00 RESERVETANK ASSY

21 [6221-408-009-00 PACKING

22 |3401-330-371-00 |CAP

23 [1716-102-281-00 HOSE/RUBBER

24 [3401-330-005-10 HOSE/07X10X950

25 [3829-330-005-00 HOSE/1300

26 |J062-147-159-00 CLIP/HOSE/14.7-15.9

27 11650-658-333-00 BRACKET

28 |V210-360-601-60 BOLT,SP/M6X16

29 |[V211-360-802-00 BOLT,SP/M8X20

| K| K| k| k| K| k| K| K| k| k| K| N| k| K| k| k| K| N| k| K| k| k| K| X| k| K| %| *| FOWR

I I I o T A Y B e B B Y B I e B e B N et X B B e e T e . L ST 1 - R

30 [3881-330-270-01 STAY/RADIATOR/R COMP 51




3401-330A-0100

FIG. 75 RADIATOR SYSTEM(

2/2)

o

31~33-PLEASE SEE 1/2 PAGE //Aﬁ/ &
/7?/ J H

165

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

REMARKS

31

3881-330-

014-00

PLATE

32

1427-621-

012-00

GROMMET

33

V211-360-

801-60

BOLT,SP/M8X16

34

3401-330-

210-20

CASE/FRONT/RADIATOR

35

3853-330-

014-00

INSULATOR/10X10X650

36

V211-360-

801-60

IBOLT,SP/M8X16

37

V362-260-

008-00

NUT/WASHER/M8

38

1650-782-

008-00

GROMMET/18X35X02

39

3881-330-

003-00

INSULATOR/3490

40

3401-330-

011-00

INSULATOR/15X150

41

3401-330-

012-00

INSULATOR/15X100

42

3401-330-

220-10

COVER/LOWER COMP

43

3401-330-

012-00

INSULATOR/15X100

44

3401-330-

014-00

INSULATOR/15X40

45

V211-360-

801-60

BOLT,SP/M8X16

46

3801-750-

214-00

INSULATOR/315

47

3401-330-

230-00

PLATE COMP

48

V211-360-

801-60

IBOLT,SP/M8X16

49

3401-330-

004-00

PLATE

50

V361-260-

006-00

NUT,WASHER/M6

51

3650-261-

001-00

CLAMP/28X55

52

V362-260-

008-00

NUT/WASHER/M8

53

3881-330-

330-01

PLATE COMP

51

54

V211-360-

802-00

IBOLT,SP/M8X20

R | K| K| k| k| K| N| k| K| k| k| K| N| k| K| K| k| K| X| X| K| k| *| FOVR

N e N I I I = o SY [ 1 S iy By B IQ E Y [y )y X Bt




166 FIG. 76 CLEANER(AIR)SYSTEM

—16

26 (ENG INE)

s |
8
3401-331 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

m
—
(=2

3888-331-210-00 PRECLEANER ASSY

3401-331-220-00 STAY/PRECLEANER COMP

V211-360-802-00 BOLT,SP/M8X20

3401-331-001-00 HOSE/CLEANER/INLET

3888-331-007-00 CLAMP/WIRE/105-120

3829-331-006-00 CLAMP,WIRE/100-1

3401-331-200-00 CLEANER/AIR/8 ASSY

(3|0 O (W N

3829-331-201-00 ELEMENT ASSY

9 |1757-104-202-00 CLEANER/COVER ASSY

10 |3680-331-204-00 VALVE

11 |V211-360-801-60 BOLT,SP/M8X16

12 |3401-331-002-00 HOSE/CLEANER/OUTLET/

13 |3829-331-006-00 CLAMP,WIRE/100-1

14 |J061-279-090-00 CLAMP/WIRE/79-90

15 |3401-331-310-20 COVER/HOSE COMP

16 |3824-549-051-00 PROTECTOR/74

17 |3866-335-006-00 PROTECTOR/225

18 |3401-331-005-00 PLATE

19 |'V360-260-006-00 NUT/WASHER/M6

20 [3401-331-230-00 STAY/CLEANER COMP

21 |[V211-661-002-50 BOLT,SP/M10X25/7T

22 |3401-331-240-00 PIPE COMP

23 |V211-360-801-60 BOLT,SP/M8X16

24 [3401-331-003-00 HOSE/CLEANER/OUTLET/

25 |J061-279-090-00 CLAMP/WIRE/79-90

% k| X k| k| K| k| k| K| K| k| K| H| k| K| K| K| K| K| k| K| ¥| ¥| k| X O W

e e e I S R [ S X | R e e e e R N N N s e e e T e s e

26 |J061-254-065-00 CLAMP/WIRE/54-65




FIG. 77 INTERCOOLER SYSTEM

3401-332 -0100

(ENGINE)
24
—26
K

(ENGINE)

167

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

G
R REMARKS
P

3401-332-001-00

HOSE/CAC/ENGINE/INLE

1719-111-016-00

CLAMP/WORMY/58-75

1757-106-004-00

CLAMP/WORM/50-65

3401-332-230-00

PIPE COMP

V211-360-802-00

IBOLT,SP/M8X20

3401-332-004-00

HOSE/INTERCOOLER/OUT

17567-106-004-00

CLAMP/WORM/50-65

(IO O~ W DD

1756-106-200-00

INTERCOOLER/34 COMP

3401-332-005-00

STAY/INTERCOOLER

3401-332-250-00

STAY/INTERCOOLE COMP

V210-360-601-20

IBOLT,SP/M6X12

1716-601-003-10

BOLT/KNOB/M06X13

3401-332-240-00

STAY/COOLER COMP

V211-360-801-60

BOLT,SP/M8X16

V362-260-008-00

NUT/WASHER/M8

3401-332-003-00

HOSE/INTERCOOLER/INL

1757-106-004-00

CLAMP/WORM/50-65

3401-332-220-00

PIPE COMP

3401-332-007-00

GASKET/B

V211-660-802-50

BOLT,SP/M8X25/7T

3401-332-210-00

PIPE/OUTLET COMP

3401-332-006-00

GASKET/A

V211-660-802-00

BOLT,SP/M8X20/7T

3401-332-002-00

HOSE/T/C/OUTLET

17567-106-004-00

CLAMP/WORM/50-65

N k| K| k| k| K| k| k| K| N| k| K| | K| K| %| k| K| K| k| K| X| *| *| | * O

e e e I S e e . I T Y B I XCY Y Y Y Y B N YRy U Y T

3853-332-005-00

CLAMP/WORM/44-56




168

\\ﬁ d{
3401-333 -0100

I

FIG. 78 MUFFLER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-333-001-

00

METAL/EXHAUST/ENG

3401-333-002-

00

METAL/EXHAUST/DPF

1776-201-011-

00

NUT/FLANGE/M10

V201-361-010-

00

BOLT/M10X100/7T

V201-361-012-

00

BOLT/M10X120/7T

V401-160-010-

00

WASHER,SP/M10

V411-260-010-

00

WASHER,PL/M10

(3|0 O (W N

V211-661-003-

50

BOLT,SP/M10X35/7T

1776-201-011-

00

NUT/FLANGE/M10

V211-661-002-

50

BOLT,SP/M10X25/7T

3401-333-360-

00

PIPE/TAIL/A COMP

1776-201-011-

00

NUT/FLANGE/M10

3401-333-350-

00

STAY/PIPE/FRONT COMP

V211-360-802-

00

BOLT,SP/M8X20

3401-333-340-

00

STAY/PIPE/REAR COMP

V211-360-802-

00

BOLT,SP/M8X20

3401-333-230-

00

PIPE/EXHAUST COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

V362-260-008-

00

NUT/WASHER/M8

% | k| K| K| k| K| K| k| K| K| k| K| N| k| K| X| %*| ¥ X OW®R

SO ][R B N N Y Y Y U Y N B NS N T B |




FIG. 79 MUFFLER(PIPE/FLEX)SYSTEM 169

78-10— | )

—2
3401-333A-0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | Fi6 clL|p
1 /3401-333-210-00 PIPE/FLEX COMP * 1
* 1

2 13401-333-011-00 INSULATOR




170

3401-334 -01

-

00

FIG. 80 DPF SYSTEM

N 33

SN 34

ENGI N-E)T .
33

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

REMARKS

3401-334-210-

FRAME/DPF  COMP

V211-660-802-

BOLT,SP/M8X20/7T

V211-661-002-

BOLT,SP/M10X25/7T

1560-666-004-

BAND

3401-334-250-

STAY/COVER/DPF/LH

V211-360-801-

BOLT,SP/M8X16

3401-334-260-

STAY/SENSOR COMP

(3|0 O (W N

V211-360-801-

BOLT,SP/M8X16

3401-334-330-

COVER/DPF/IN/RH COMP

3401-334-301-

INSULATOR/DPF COVER/

V210-360-601-

BOLT,SP/M6X12

V210-360-601-

BOLT,SP/M6X16

3401-334-340-

COVER/DPF/IN/LH COMP

3401-334-302-

INSULATOR/DPF COVER/

3401-334-303-

INSULATOR/DPF COVER/

3401-334-304-

INSULATOR/DPF COVER/

V363-260-008-

NUT/WASHER/M8

3853-338-038-

BOLT/TAPPING/SP

3401-334-360-

COVER/DPF/FRONT COMP

3401-334-305-

INSULATOR/DPF COVER/

V210-360-601-

BOLT,SP/M6X12

3401-334-350-

COVER/DPF/OUT COMP

3817-838-008-

PROTECTOR/340

V210-360-601-

BOLT,SP/M6X12

3401-334-240-

BAR/GUIDE/HARNESS

3401-334-380-

STAY/DPFCOVER COMP

V211-360-802-

BOLT,SP/M8X25

3401-334-370-

PLATE COMP

V211-360-802-

BOLT,SP/M8X20

3401-334-390-

STAY/HARNESS/DP COMP

| K| K| k| k| K| k| K| K| k| k| K| X| k| K| k| K| K| ¥| k| K| k| k| X X| k| K| X| k| X OVAR

e I N N e N N e e e e e e e I I S T T T 1S A 1 S R YR YR 'c S




FIG. 80 DPF SYSTEM

(ENGIII\TE/)/T .
33

171

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g i) l; REMARKS
31 |V211-360-801-60 BOLT,SP/M8X16 * 1
32 |V362-260-008-00 NUT/WASHER/MS8 * 2
33 |1425-621-004-00 HOLDER/JE/9-9 * 2
34 |V363-260-008-00 NUT/WASHER/MS8 * 2




172

3401-336 -0100

FIG. 81 FRAME(SEAT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-336-210-

00

COVER/ENGINE COMP

V211-360-801-

60

BOLT,SP/M8X16

3881-336-004-

00

INSULATOR/182X213

3881-336-005-

00

INSULATOR

3881-336-006-

00

INSULATOR

3881-336-007-

00

INSULATOR/573X63

3881-336-008-

00

INSULATOR/279X414

(3|0 O (W N

3881-336-009-

00

INSULATOR/220X219

3881-336-012-

00

INSULATOR/338

3881-336-013-

00

INSULATOR/420

3881-336-014-

00

INSULATOR/560

3881-336-015-

00

INSULATOR

3881-336-260-

00

COVER COMP

3881-336-263-

00

INSULATOR/290X410

3824-336-574-

10

INSULATOR(8X1580)

1716-601-003-

10

BOLT/KNOB/M06X13

3853-336-220-

00

COVER/FILLER COMP

3853-336-223-

00

INSULATOR/COVER/FILL

1719-760-210-

10

HOLDER/CUP  ASSY

1716-601-003-

10

BOLT/KNOB/M06X13

3401-336-250-

10

DAMPER/SEAT SET

3401-336-251-

00

CLIP

3401-336-257-

00

LEVER

V720-103-502-

80

O-RING/1A,P28

| K| K| k| k| K| k| k| K| k| k| K| %| k| K| K| k| K| ¥| %| K| %| k| X OW R

[ e e T e e e T e o B = B B S R X | B N B B R B B S I N




FIG. 82 COVER(RADIATOR)SYSTEM

10—

3401-338 -0100

173

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=R Q

REMARKS

3881-338-210-21

COVER/RADIATOR COMP

Eron

3881-338-005-00

INET/UPPER

1

W296-204-006-90

RIVET,BLIND

13

3881-338-006-00

NET/LOWER

1

W296-204-006-90

RIVET,BLIND

-
i<}

3853-338-280-00

IPIN COMP

V363-260-008-00

NUT/WASHER/M8

(IO U~ W DD

3881-338-003-01

PLATE/U/38X340

2H

3881-338-004-00

INSULATOR/35X280

V360-260-006-00

INUT/WASHER/M6

3853-338-380-00

STAY/LOCK  COMP

V360-260-006-00

INUT/WASHER/M6

3853-338-370-00

LEVER/RADIATOR COMP

3600-201-013-00

GRIP,BRAKE

3853-338-011-00

SPRING/HT020

V411-260-010-00

WASHER,PL/M10

V500-163-001-50

IPIN,SPLIT/3X15

3818-330-042-00

WIRE/02X350

V560-160-006-00

IPIN/SNAP

| k| K| K| k| | | K| K| K| K| K| N| K| K| K| %| ¥ X OW®R

T e e e e B el L I I I




174 FIG. 83 FAN(REVERSE)SYSTEM(1/3) .

FIG.25J<%Q

3401-340 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3401-340-002-10 |(CASE/GEAR/RH

V211-660-803-00 BOLT,SP/M8X30/7T

3401-340-200-00 SHAFT/FORWARD COMP

V600-110-620-50 BEARING,RB/6205

V744-125-450-80 SEAL,OIL/TC25458

3401-340-210-00 SHAFT/REVERSE COMP

V600-110-600-40 BEARING,RB/6004

(3|0 O (W N

V600-150-600-40 BEARING,RB/6004SS

9 |[V705-140-042-00 RING,SNAP/42 C

10 |V744-120-420-80 SEAL,OIL/TC20428

11 |3401-340-001-00 ICASE/GEAR/LH/CAB

12 |V211-360-804-00 BOLT,SP/M8X40

13 |V782-160-000-4T PLUG/SCREW/SEAL

14 |3680-105-018-00 BOLT,FRANGE/M8X16

15 |[V720-101-900-80 O-RING/1A,P8

16 |3662-101-002-00 PIPE/LUBRICATION

17 12137-101-005-00 [CAP

18 |3401-340-220-10 ARM/TENSION/A COMP

19 |3401-340-026-00 BEARING/BALL

20 |V707-140-080-00 RING,SNAP/R80

21 |V706-140-055-00 RING,SNAP/S55

22 |3852-832-006-00 PULLEY/FT070X034

23 |V600-150-620-20 BEARING,RB/6202SS

24 |V705-140-035-00 RING,SNAP/35C

25 |V704-140-015-00 RING,SNAP/15C

26 [3401-340-029-00 WASHER/17X36X3

27 |3401-340-011-00 PULLEY/V2B130B104

28 |3401-340-028-00 KEY/5X5X41

29 [3805-701-018-10 WASHER(13X34X05)

| K| K| k| k| K| k| K| K| k| k| K| k| k| K| K| k| K| ¥| k| K| k| k| K| ¥| ¥| K| %| k| X OV

e e I I = T e T oY B e B B B B Y B e I e = I Y N 1 N T e e N S

30 [V401-160-012-00 WASHER,SP/M12




FIG. 83 FAN(REVERSE)SYSTEM(2/3)

49

31~42-PLEASE SEE 2/3 PAGE

3401-340 -0100

175

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

31

V304-460-012-00

INUT/M12/7T

1

32

3401-340-013-00

PULLEY/VB104

33

V411-260-012-00

WASHER,PL/M12

34

V401-160-012-00

WASHER,SP/M12

35

V304-460-012-00

INUT/M12/7T

36

3401-340-023-00

PULLEY/VB150C142

37

V201-361-007-00

BOLT/M10X70/7T

38

V401-160-010-00

WASHER,SP/M10

39

3401-340-015-00

BELT/VB037

40

3650-741-002-00

SPRING/HE90

41

3676-416-005-00

ROD/TENSION

42

V304-260-008-00

INUT/M8

43

3401-330-310-10

STAY/RADIATOR COMP

44

V211-360-801-60

BOLT,SP/M8X16

45

3401-340-006-00

PULLEY/V2B120

46

V600-150-601-60

BEARING,RB/6016SS

47

V707-140-125-00

RING,SNAP/R125

48

V706-140-080-00

RING,SNAP/S80

49

17566-101-003-00

FAN/540

50

V201-460-802-0B

BOLT/M8X20/9T,SEAL

51

V401-160-008-00

WASHER,SP/M8

52

3401-340-340-00

ARM/TENSION/C ASSY

53

3676-133-013-00

BUSH,15X17X15

54

3805-703-004-00

IPULLEY/FT070X028

55

V704-140-015-00

RING,SNAP/15 C

56

3401-340-350-00

ARM/CRANK  ASSY

b7

3676-133-013-00

BUSH,15X17X15

58

V411-260-014-00

WASHER,PL/M14

59

V704-140-015-00

RING,SNAP/15 C

60

3401-340-8330-00

ARM/TENSION/B ASSY

| K| K| k| R | K| k| K| N | k| k| K| N| K| K| k| K| K| X| k| K| k| k| K| X| K| K| | *| FOVR

e e L e B I L e N N e e O e S I I I e S I I e e I S e e e e




176

FIG. 83 FAN(REVERSE)SYSTEM(3/3)

61~83-PLEASE SEE 2/3 PAGE

3401-340 -0100 -
TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION HJ5701 T O |R REMARKS
E16 C|L|P
61 [3676-133-013-00 BUSH,15X17X15 2

62

V411-260-014-00

WASHER,PL/M14

63

V704-140-015-00

RING,SNAP/15 C

64

3805-703-004-00

PULLEY/FT070X028

65

V704-140-015-00

RING,SNAP/15 C

66

3401-340-025-00

PLATE//19X177

67

V411-260-008-00

WASHER,PL/M8

68

V500-162-501-50

PIN,SPLIT/2.5X15

69

3401-340-380-00

STAYMOTOR COMP

70

V363-260-008-00

NUT/WASHER/M8

71

1789-695-260-10

MOTOR/DC ASSY

72

V210-360-605-00

BOLT,SP/M6X50

73

V301-260-006-00

NUT/M6

74

3890-340-290-00

ARM COMP

75

V362-260-008-00

NUT/WASHER/MS8

76

3401-340-320-00

PLATE/ARM  ASSY

77

1719-266-341-00

BUSH/10X12X15

78

V411-260-010-00

WASHER,PL/M10

79

V704-140-010-00

RING,SNAP/10 C

80

3817-213-062-00

ROD/TENSION/M8X60

81

3401-340-032-00

SPRING/HEO080

82

V304-260-008-00

NUT/M8

83

2157-128-001-00

SPRING/HE107

84

3897-303-003-00

BELT/VB047

85

3401-340-510-10

STOPPER/BELT/A COMP

86

V211-360-801-60

BOLT,SP/M8X16

87

3883-303-052-00

BELT/VB044

88

3401-340-530-10

STOPPER/BELT/B COMP

89

V211-360-801-60

BOLT,SP/M8X16

90

3401-340-520-00

STOPPER/BELT/C COMP

| K| K| k| k| K| K| K| K| k| k| K| k| k| K| K| K| K| ¥| k| K| k| k| K| X| k| K| %| k| X OV

M| R R po| H| k| ol | b b bl b bo| b | | co| | k| ol R b M| R R H A =




FIG. 83 FAN(REVERSE)SYSTEM(3/3) 177

61~83-PLEASE SEE 2/3 PAGE

3401-340 -0100 -
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [HJ5701 T| O|R REMARKS
C | Fi6 clL|p
91 [V211-360-802-00 BOLT,SP/M8X20 * 2




178

(ENGINED

3401-350 -0100

FIG. 84 PUMP(GEAR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3874-350-200-

00

PUMP/GEAR/8-5 ASSY

1337-721-002-

00

WASHER/11X24X3

2213-310-004-

00

BOLT/M10X35/S

3656-354-002-

10

ADAPTER,LOW PRESSURE

3401-350-004-

00

HOSE/19X27X500

J061-120-032-

00

CLAMP/WORM/20-32

3676-354-002-

10

ADAPTER ASSY

V720-112-401-

80

O-RING/1B,P18

© (00 [~J |0 O~ | N

3401-350-210-

00

HOSE/HYDRO/1150 ASSY

k| K| N k| K| % % ¥ X OW®W

L T V=S Y YR TS




FIG. 85 PIPING(PUMP/GEAR)SYSTEM

N T

3401-351 -0100

L~

25

179

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

=oa

=R Q

REMARKS

3822-360-240-00

PIPE/SUCTION/CLUTCH

V721-103-102-50

O-RING/1A,G25

V211-260-805-00

BOLT,S/M8X50

3885-350-210-00

HOSE/14X22X1300 ASSY

J061-116-025-00

CLAMP/WORM/16-25

3891-351-210-00

FILTER/SUCTIONASSY

3891-351-212-00

CARTRIDGE

(IO O~ W DD

3626-370-005-00

ADAPTER/90DEG/3/8

9 |V211-360-802-00

BOLT,SP/M8X20

10 |12161-409-330-00

HOSE/14X22X1100

11 |J061-116-025-00

CLAMP/WORM/16-25

12 |3829-387-210-00

COOLER, OIL

13 |3401-351-001-00

HOSE/15X23/FRONT

14 |3401-351-002-00

HOSE/15X23/REAR

15 |J061-116-025-00

CLAMP/WORM/16-25

16 |3401-351-003-00

HOSE/15X23X460

17 |J061-116-025-00

CLAMP/WORM/16-25

18 |3631-353-001-10

ADAPTER(LOW PRESS)

19 |P112-521-200-10

ELBOW/90DEG ASSY

20 |V720-102-401-40

O-RING/1A,P14

21 |3857-352-240-00

HOSE/14X22X730 ASSY

22 |J061-116-025-00

CLAMP/WORM/16-25

23 13631-353-001-10

ADAPTER(LOW PRESS)

k| K| N | k| | K| k| k| N| k| K| K| k| K| K| k| B| X| %| k| K| ¥ FOVAR

e I I T I Y Y B B ey B N B B e T T o A A S I e A Y Y T Y




180

29,30-PLEASE SEE 2/2 PAGE

(FRONT)

3401-352 -0100

21

12

20

J;,,é

FIG. 86 VALVE(CONTROL)SYSTEM(1/2)

KEY PART CODE

DESCRIPTION

A=~

jaleNe]

=~ Q

REMARKS

3401-352-200-40

VALVE/P/AT  ASSY

K200-292-000-30

VALVE/P/292 ASSY

FIG 247

3817-374-330-00

ADAPTER/G1/4BM14ASSY

3805-371-001-00

ADAPTER

3829-387-410-00

ADPTER/G1/4.1/4

V720-112-401-10

O-RING/1B,P11

P112-521-200-10

ELBOW/90DEG ASSY

(3|0 O [N

V720-102-401-40

O-RING/1A,P14

9 [3817-352-660-00

ADPTEW,ORIFICE

V720-112-401-10

O-RING/1B,P11

V783-160-600-70

ORIFICESETS/M6X0.7

3401-352-250-00

VALVE/THROTTLECHECK

3401-352-251-00

POPPET/1.4

3676-353-222-00

SPRING

3881-352-003-00

CONNECTOR/R1/4XRC1/4

3824-352-052-00

ADAPTER

3824-352-053-00

PLUG/PF1/4

3401-352-201-00

ADAPTER/1/4-3/8

3817-380-001-00

CONNECTOR/R1/4XRC1/4

3768-185-022-20

ADAPTER/90DEG/PUMP

3881-352-240-00

ADAPTER/G1/4BM1 ASSY

V720-112-401-10

O-RING/1B,P11

K200-003-002-00

ADAPTER(90)ORIFICE

3816-380-001-00

SCREW,ORIFICE/1.2

V720-112-401-10

O-RING/1B,P11

V783-160-602-50

ORIFICESETS/M6X2.5

3881-352-002-10

STAY/VALVE

V210-360-601-60

BOLT,SP/M6X16

V211-360-801-60

BOLT,SP/M8X16

3817-352-053-00

INSULATOR/VALVE

| K| K| k| k| K| k| k| K| k| k| K| k| k| K| k| k| K| ¥| k| K| k| K| K| X| k| K| X| k| F OV

e N N e i e L I I I B B B e B N I N I N N ey Y Y | | e S




FIG. 86 VALVE(CONTROL)SYSTEM(2/2)

T\ 891
T er

3401-352 -0100

T43

181

KEY

PART CODE

DESCRIPTION

=oa

REMARKS

31

1342-402-006-00

BAND,WIRE/250

32

3652-355-002-10

HOSE,LOW-PRESSER T.C

33

J061-116-025-00

CLAMP/WORM/16-25

34

3864-352-001-00

CONNECTOR/T

35

3405-371-005-00

HOSE/14X22X60

36

J061-116-025-00

CLAMP/WORM/16-25

37

3660-354-005-00

HOSE/14X22X140

38

J061-116-025-00

CLAMP/WORM/16-25

39

1342-402-006-00

BAND,WIRE/250

40

3401-352-240-20

PIPE COMP

41

3650-355-004-10

HOSE/14X22X390

42

J061-116-025-00

CLAMP/WORM/16-25

Rl k| K| K| K| K| N K| K| X k| ¥ FOW®R

w D | H e N R N R R N R s

43

V211-360-801-60

IBOLT,SP/M8X16




182 FIG. 87 CYLINDER(REAPING)SYSTEM
- I

3401-353 -0100

TYPE OF MODEL

HJ5101
E16

REMARKS

A= -
ali=Neo!
=~ Q

KEY PART CODE DESCRIPTION

K182-117-000-00 [CYLINDER/117 ASSY !

K182-117-001-00 PISTON/ROD/117

K182-005-002-00 STOPPER,PISTON

K182-062-003-00 SEAL,DUST

K182-062-002-00 ROD,PACLING

3401-353-210-00 VALVE/CHOKE SET

3817-353-210-10 PIN/22X103

V201-460-802-0B BOLT/M8X20/9T,SEAL

© (00 [~J |0 O~ | N

V401-160-008-00 WASHER,SP/M8

N e S e e e e

3822-353-200-00 HOSE/530

% | K| K| k| K| X X % % ¥ X OWR

el
==

1342-402-006-00 BAND,WIRE/250




3401-354 -0100

FIG. 88 HST SYSTEM

183

KEY PART CODE

DESCRIPTION

A= -

=oa

=R Q

REMARKS

3401-354-200-00

HST ASSY

3829-354-302-00

SEAL,OIL

V721-103-108-00

O-RING/1A,G80

V522-100-801-80

IPIN,ST,A/8X18

V201-261-005-50

IBOLT/M10X55

V201-261-006-00

IBOLT/M10X60

V401-160-010-00

WASHER,SP/M10

(IO O~ W DD

3891-354-003-00

HOSE/25X34X155

9 |J061-125-040-00

CLAMP/WORM/25-40

10 |3829-354-002-00

ELBOW(90/G3/4-B)

11 |P121-541-220-00

ADAPTER ASSY

12 |V720-112-401-80

O-RING/1B,P18

13 |3881-354-220-00

ADAPTER ASSY

14 |3874-354-210-00

FILTER/LINE ASSY

15 |3874-354-211-00

CARTRIDGE

16 | P601-511-340-10

ADAPTER/90/G1/2 ASSY

17 |[V720-112-401-80

O-RING/1B,P18

18 |[3680-354-340-00

HOSE/415 COMP

19 |P601-511-340-10

ADAPTER/90/G1/2 ASSY

20 |V720-112-401-80

O-RING/1B,P18

e I I e el e e I e B e T e R S ST T T Y N YR

21 |3656-354-002-10

ADAPTER,LOW PRESSURE

N k| K| X | k| k| N k| K| X| k| K| K| K| K| X| | K| ¥ ¥ FOVAR




184

3401-356 -0100

FIG. 89 TANK(OIL)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3401-356-200-

00

TANK/OIL COMP

1

V211-360-801-

60

BOLT,SP/M8X16

3676-356-001-

00

CAP/OIL(30)

3817-356-051-

00

HOSE/80

J062-138-148-

00

CLIP/HOSE/13.8-14.8

3630-310-001-

00

PLUG,DRAIN

V721-103-102-

50

O-RING/1A,G25

(3|0 O (W N

3864-352-001-

00

CONNECTOR/T

3401-356-003-

00

HOSE/420

J061-116-025-

00

CLAMP/WORM/16-25

3881-356-002-

00

PIPE/BREATHER

V211-360-801-

60

BOLT,SP/M8X16

1425-621-004-

00

HOLDER/JE/9-9

1342-402-006-

00

BAND,WIRE/250

3814-350-002-

00

HOSE/14X22X330

1342-402-006-

00

BAND,WIRE/250

J061-116-025-

00

CLAMP/WORM/16-25

3401-356-002-

00

STAY/OILTANK

| k| K| K| k| K| K| k| K| K| k| K| N| % X X| *| ¥ X OW®R

e N e e e S S

V210-360-601-

60

BOLT,SP/M6X16




FIG. 90 HOSE(DRAIN/HST)SYSTEM 185

86-40

3401-357 -0100

TYPE OF MODEL

HJ5101

E16
4

REMARKS

A -
=0oN
=R Q

KEY PART CODE DESCRIPTION

J061-116-025-00 CLAMP/WORM/16-25
1342-402-006-00 BAND,WIRE/250
3401-357-210-20 HOSE/15X24X870 ASSY
3401-357-220-20 HOSE/15X24X870 ASSY

* k| ¥ F O

I

W oo [




186

3401-358 -0100

FIG. 91 COOLER(OIL)SYSTEM

—75-34

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511£1 E f 113 REMARKS
1 [3829-358-210-00 COOLER, OIL * !
2 |V362-260-008-00 NUT/WASHER/MS8 * 4
3 [3829-354-005-00 HOSE/19X31X360 * !
4 | J061-125-040-00 CLAMP/WORM/25-40 * 2
5 [3401-358-250-00 PIPE COMP * !
6 |V211-360-801-60 BOLT,SP/M8X16 * 2
7 13829-354-005-00 HOSE/19X31X360 * !
8 (J061-125-040-00 CLAMP/WORM/25-40 * 2
9 [3401-358-002-00 HOSE/19X27/REAR * !
10 |J061-120-032-00 |CLAMP/WORM/20-32 * 2
11 |3401-358-230-00 [PIPE COMP * !
12 |V211-360-801-60 BOLT,SP/M8X16 * 2




3401-374 -0100

86-21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

=R Q

REMARKS

K190-030-000-

20

CYLINDER/PUSH/030

V780-140-000-2T

PLUG/SCREW/SEAL

V780-140-000-

1T

PLUG/SCREW/SEAL

K190-030-004-

00

IPUSHPISTON/030

K190-009-003-

10

ROD,PUSH

K190-030-100-

10

CYLINDER/HEAD SET

V723-102-002-

90

O-RING/1A,S29

(IO O~ W DD

V705-140-032-

00

RING,SNAP/32 C

3805-352-001-

00

ADPTER/90/R1/4X

2161-435-002-

00

ADAPTER(1/4) RETURN

V211-561-003-

00

BOLT,S/M10X30/7T

3817-380-001-

00

CONNECTOR/R1/4XRC1/4

3401-374-210-

00

PIPE/POWER STEERING/

3401-374-220-

00

PTPE/POWER STEERING/

3817-380-004-

00

PIPE,CLIP

3401-374-230-

00

PIPE/CLUTCH COMP

3801-355-012-

00

HOSE/14X22X420

| k| K| k| k| K| K| k| K| k| k| K| X| %| K| ¥| ¥ X OVR

DO| k= k| D] k| k| e 00 R DD DD D DD D] DD DD DD

J061-116-025-

00

CLAMP/WORM/16-25




188

3401-380 -0100

FIG. 93 CYLINDER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

K185-108-000-

00

CYLINDER/108 ASSY

FIG 246

3631-350-201-

20

ADAPTER/45DEG

3631-350-201-

20

ADAPTER/45DEG

3631-350-201-

20

ADAPTER/45DEG

3823-380-002-

00

CONNECTOR/R1/4XRC1/4

3829-380-003-

00

ADJUSTER/075

3673-380-005-

00

NUT/M27X2

(3|0 O [N

3676-380-210-

00

PIN/20X102 COMP

V201-460-802-

0B

BOLT/M8X20/9T,SEAL

V401-160-008-

00

WASHER,SP/M8

3650-380-220-

20

HOSE/HYDRAULIC/900

1342-402-006-

00

BAND,WIRE/250

K185-060-000-

00

CYLINDER/PITCHING

FIG 245

K211-004-013-

00

ADAPTER,ORIFICE

V783-160-602-

00

ORIFICESETS/M6X2.0

3676-380-210-

00

PIN/20X102 COMP

V201-460-802-

0B

BOLT/M8X20/9T,SEAL

V401-160-008-

00

WASHER,SP/M8

1488-541-006-

00

PIN/16X65

V500-163-003-

00

PIN,SPLIT/3X30

3401-380-250-

00

PIPE/P/A COMP

3401-380-260-

00

PIPE/P/B COMP

B k| % | k| R | K| k| k| K| k| X| K| k| K| K| K| K| K| k| K| K| *| X OW AR

| e e e e e e ISV A U T U 1R T B X B X XY Y oY Y XY X

3817-380-350-

00

HOSE/HYDRAULIC/460




FIG. 94 CYLINDER(AUGER)SYSTEM

3401-381 -0100

189

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

K182-073-000-00

CYLINDER

1

K182-073-001-00

PISTON

K182-006-002-00

STOPPER,PISTON

K182-036-002-00

SEAL,DUST

K182-036-003-00

IPACKING,ROD

3768-185-022-20

ADAPTER/90DEG/PUMP

3881-835-005-00

IPIN/14X54

(IO O~ W DD

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

IPIN,SPLIT/3X25

3881-835-002-00

IPIN/14X80

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

IPIN,SPLIT/3X25

3401-381-230-00

PIPE/UNLOAD COMP

3824-381-310-00

HOSE/HYDRO/2450 ASSY

3801-380-071-00

PLATE

3817-380-002-02

PLATE

51

V211-360-801-60

BOLT,SP/M8X16

3817-380-004-00

PIPE,CLIP

| k| K| k| k| K| N| k| K| K| K| K| N| X| K| X| *| X OVAR

[2<TI E A S




190

3829-401B-0100

FIG. 95 DIVIDER(LH/1ST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3829-401-410-

00

FRAME/DIVIDER COMP

1

V211-561-003-

00

BOLT,S/M10X30/7T

3829-401-400-

00

DEVIDER

V211-660-802-

00

BOLT,SP/M8X20/7T

OU ™ [N |-

V362-260-008-

00

NUT/WASHER/M8

| k| ¥| k| X OT

T e




FIG. 96 GUIDE(DIVIDE/SUB)SYSTEM 191

L

98-1
] 4
E%
3829-401C-0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [HJ5T0] T|0|R REMARKS
C | E16 c|L|P
1 /3829-401-420-10 DIVIDER/SUB/LH COMP * 1
2 |V211-660-802-00 BOLT,SP/M8X20/7T * 2
3 ([3829-403-001-00 DIVIDER/SUB/CENTER * 2
4 |[V211-660-802-00 BOLT,SP/M8X20/7T * 4




192

FIG. 97 DIVIDER(LH/2ND,LH/3RD)SYSTEM

S p 1
O —
«©

_

3401-402 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

jaleNe]

=~ Q

REMARKS

3401-402-220-

00

FRAME/DIVIDER/ACH

V211-561-003-

00

BOLT,S/M10X30/7T

3401-402-200-

00

DIVIDER/ACH COMP

V211-661-004-

50

BOLT,SP/M10X45/7T

3888-402-280-

00

CASE/ACH ASSY

3805-740-008-

00

BUSH(12X14X20)

1719-266-341-

00

BUSH/10X12X15

(3|0 O (W N

V220-540-601-

20

SCREW,SOCKET/M6X12

V401-160-006-

00

WASHER,SP/M6

V220-540-400-

80

SCREW,SOCKET/M4X8

V401-160-004-

00

WASHER,SP/M4

2163-738-218-

00

SEAL,OIL/DC12255

3888-402-012-

00

COLLAR/13X31X5

3888-402-003-

00

SPRING1/HT026

3888-402-240-

10

PLATE/SENSOR COMP

V363-260-008-

00

NUT/WASHER/M8

3888-402-014-

00

OILSEAL/DC10207

3888-402-013-

00

COLLAR/11X26X5

3888-402-008-

00

SPRING2/HT024

3888-402-250-

00

PIN/ARM COMP

3888-402-001-

00

PLATE/ARM

3888-402-016-

00

BOLT/SOCKET/M06X12

V401-160-006-

00

WASHER,SP/M6

3888-402-006-

00

PLATE/COVER/ACH

N NN N N N NN N N N NN NN N N N NN R N N N

3888-402-016-

00

BOLT/SOCKET/M06X12

jury
o

V401-160-006-

00

WASHER,SP/M6

jury
o

3888-402-260-

00

COVER/SENSOR COMP

3888-402-017-

00

CLAMP/M6/09

3888-402-016-

00

BOLT/SOCKET/M06X12

V401-160-006-

00

WASHER,SP/M6

| k| K| k| k| K| k| K| X | k| k| K| %| k| K| k| k| K| ¥| k| K| K| k| K| X| ¥ K| %| k| F OV

L S




FIG. 97 DIVIDER(LH/2ND,LH/3RD)SYSTEM 193

N
o
(de)

N
N

N
&)
N /
o
/

—_

(@)} //%,’_C) )—o0 ?_

.

3401-402 -0100

S 1| C |G
KEY PART CODE DESCRIPTION P [HsTor T/0R REMARKS
E16 L P
31 |3401-402-210-00 GUIDE/RH  COMP *| 2
32 [V411-260-008-00 WASHER,PL/M8 *| 2
33 |V401-160-008-00 WASHER,SP/M8 *| 2
34 |V220-540-802-00 SCREW,SOCKET/M8X20 *| 2
35 |[V363-260-008-00 NUT/WASHER/MS *| 2




194 FIG. 98 DIVIDER(RH/3RD,RH/2ND)SYSTEM

3401-403 -0100

S |TyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION 2 HJE51 1 5?1 z i) 11} REMARKS
1 1[3401-403-200-00 FRAME/DIVIDER/CENTER | * 2
2 |[V211-561-003-00 BOLT,S/M10X30/7T * 2
3 [3829-401-400-00 DEVIDER * 2
4 |[V211-660-802-00 BOLT,SP/M8X20/7T * 2
5 |V362-260-008-00 NUT/WASHER/MS8 * 2




FIG. 99 COVER(DIVIDE)SYSTEM

3673-404 -0100

195

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
HJ5101

A= -

=R Q

REMARKS

1

3673-404-001-02

COVER/SEPARATE/1750

* XOV®R

E16
1

N0 N

2

3750-153-007-00

SPRING,CLUTCH RETURN

2




196

3881-404A-0100

FI1G.100 DIVIDER(RH/1ST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

3881-404-200-

00

FRAME/DIVIDER/R COMP

1423-520-001-

10

PIN/16X63

V411-260-016-

00

WASHER,PL/M16

2130-525-014-

00

PIN,HATR/16

3829-404-400-

00

DEVIDER/R

V211-660-802-

00

BOLT,SP/M8X20/7T

V362-260-008-

00

NUT/WASHER/M8

(3|0 O (W N

3829-404-041-

00

GUIDE/DEVIDER/R

3879-401-001-

00

BOLT,SP/M8X25,7T

3881-404-300-

00

CABLE/DIVIDER/R ASSY

3819-562-053-

20

SPRING/HE145

3819-562-055-

10

SPRING/HES370

3737-341-007-

00

ROD,CHAIN TENSION

V304-260-008-

00

NUT/M8

3820-412-051-

00

NUT/M8X30

3881-404-240-

00

BASE/LEVER/REMOTE CO

3650-106-006-

00

BUSH/15X17X15

V211-660-801-

60

BOLT,SP/M8X16/7T

3881-404-480-

00

LEVER/DIVIDER/CAB

3817-549-014-

00

GRIP/12X25X60

V411-260-014-

00

WASHER,PL/M14

V500-163-002-

00

PIN,SPLIT/3X20

3881-404-250-

00

ARM/WIRE COMP

V411-260-014-

00

WASHER,PL/M14

V500-163-002-

00

PIN,SPLIT/3X20

V411-260-006-

00

WASHER,PL/M6

V500-162-001-

20

PIN,SPLIT/2X12

3881-404-001-

00

PLATE/LINK

V411-260-010-

00

WASHER,PL/M10

V500-163-002-

00

PIN,SPLIT/3X20

| k| K| k| k| K| k| K| K| k| k| K| K| k| K| k| k| X N| k| K| k| k| K| ¥| *| K| X| *| F OV R

N N e e e e e e e e S N e T e e I e I I T o R = R Y S R S S S RS




FIG.100 DIVIDER(RH/1IST)SYSTEM 197

3881-404A-0100

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | Fi6 clL|p
31 |3881-404-002-00 COVER/LEVER/REMOTE C | * 1
32 |V362-260-008-00 NUT/WASHER/MS8 * 2
* 2

33 |[V360-260-006-00 NUT/WASHER/M6




198 FIG.101 GUIDE(DIVIDE)SYSTEM

3401-405 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3829-405-011-10 GUIDE,LOWER

3879-401-001-00 BOLT,SP/M8X25,7T

3401-405-001-00 PLATE/U/30X74

3829-405-007-10 GUIDE,SPRING

3879-401-001-00 BOLT,SP/M8X25,7T

3840-405-001-00 GUIDE/CENTER/UPPER

3650-801-204-00 PLATE

3840-405-002-00 GUIDE/CENTER/LOWER

© |00 |3/ |01 >N+
[ e e e I I T R S R SR

V211-560-803-00 BOLT,S/M8X30/7T

| K| K| k| X K| k| k| X X OO

=
o

3560-201-015-00 WASHER,BINDING SHAFT




FI1G.102 GUIDE(NARROW/LH)SYSTEM(1/2)

3871-407A-0100

199

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3825-407-200-01

CASE,NARROW

N0 N

3825-407-003-00

COLLAR/24X34X06

1564-132-002-00

BUSH/30X34X20

3660-103-006-00

BUSH/20X24X17

V600-150-620-10

BEARING,RB/6201SS

3752-152-007-00

WASHER

V500-163-003-00

IPIN,SPLIT/3X30

(IO U~ W DD

V211-660-803-00

BOLT,SP/M8X30/7T

9 [3640-108-002-10

CLAMPER

10 |3825-407-300-01

COVER,NARROW

51

11 |3825-407-003-00

COLLAR/24X34X06

12 |1564-132-002-00

BUSH/30X34X20

13 |V600-150-620-10

BEARING,RB/6201SS

14 |3825-407-210-00

SHAFT

15 |3825-407-004-00

GEAR,SPUR/12

16 |3825-407-002-00

GEAR,SPUR/14

17 |[V704-140-010-00

RING,SNAP/10 C

18 |3825-407-005-00

SCREW/22X154

19 |3825-407-012-10

SPRING/HCO014

20 |3825-407-220-00

TUBE

21 |3871-407-210-00

BAR COMP

22 |V580-140-402-50

IPIN,SPRING/4X25 W

23 13825-407-011-01

PLATE,BOOT

51

24 1V210-660-601-60

BOLT,SP/M6X16/7T

25 1[3825-407-007-00

BOOT,NARROW GUIDE

26 13682-203-071-00

WASHER/06X10X01

27 [3871-407-220-01

STAY/MOTOR/NARROW

51

28 13817-306-300-00

MOTOR

29 |V401-160-005-00

WASHER,SP/M5

30 |[V200-260-501-60

IBOLT/M5X16

N | K| K| k| k| K| R| K| K| N| k| K| X| k| K| %| k| X N| k| K| K| k| K| N| X ¥| ¥ *| FOVAR

w | H R N D N R D R RN R R R R R R R R R R R R R R R R R e




200 FIG.102 GUIDE(NARROW/LH)SYSTEM(2/2)
31~34-PLEASE SEE 1/2 PAGE

3871-407A-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

31 |[V211-660-802-00 BOLT,SP/M8X20/7T

32 13825-407-250-31 COVER/MOTOR/LH COMP 51

33 [3825-407-008-31 COVER/MOTOR/RH 51

34 [3650-420-007-00 BOLT/SP/M6X16

35 [3817-407-240-10 STAY,NARROW 51

36 |3825-407-260-01 STAY,NARROW CASE 51

37 |[V411-260-010-00 WASHER,PL/M10

38 |V500-163-002-00 PIN,SPLIT/3X20

39 |V201-360-805-50 BOLT/M8X55/7T

40 [4101-102-038-00 WASHER/24X9X3.2

41 |[V411-260-008-00 WASHER,PL/M8

42 |3761-261-002-00 SPRING,NARROW GUIDE

43 |[V411-260-008-00 WASHER,PL/M8

44 |V304-260-008-00 NUT/MS8

45 |3825-407-290-00 ARM,NARROW

46 |V362-260-008-00 NUT/WASHER/M8

47 |[V341-120-008-00 NUT,CAP/M8

48 [3817-407-210-00 GUIDE,NARROW/FRONT

49 |3817-407-001-00 PLATE,GUIDE/NARROW 6G

50 [V411-260-010-00 WASHER,PL/M10

51 |[V500-163-002-00 PIN,SPLIT/3X20

52 13825-407-009-00 |COLLAR/09X14X06

53 |3560-201-015-00 WASHER,BINDING SHAFT

54 |V362-260-008-00 NUT/WASHER/MS8

55 [3817-407-220-00 GUIDE,NARROW/REAR

56 |3817-407-004-00 HOSE/035

57 |2130-725-006-00 WASHER

Sk K| K| k| K| k| k| K| N k| X K| k| K| H| K| %[ K| k| K| %| k| K| X| *| ¥ ¥| F O

e I I = I Y e B R e e s T e O o Y YA =Y B B B B S Y U B S R )

58 |V500-163-002-00 PIN,SPLIT/3X20




FIG.103 GUIDE(NARROW/RH)SYSTEM

3401-408 -0100

201

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3401-408-200-00

GUIDE/NARROW/RH COMP

V201-360-805-50

BOLT/M8X55/7T

V411-260-008-00

WASHER,PL/M8

4101-102-038-00

WASHER/24X9X3.2

3761-261-002-00

SPRING,NARROW GUIDE

V411-260-008-00

WASHER,PL/M8

V304-260-008-00

INUT/M8

I e e e e e

(IO O~ W DD

3401-408-220-00

PLATE/STAY/NARROW

*| K| K| k| K| K| *| X OV




202

FI1G.104 CHAIN(RAISE UP)SYSTEM

“‘\“
=%

3822-410 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
5

A=~

jaleNe]

=~ Q

REMARKS

3801-410-200

-20

LUG/RAISEUP ASSY

2796-101-030

-00

JOINT,PLANTING DRIVE

5

2149-202-018

-00

CHAIN,OFFSET LINK

10

3801-410-201

-00

LUG/RAISE-UP

50

OU ™ [N |-

3801-410-202

-10

PIN/LUG

| k| %] k| K OT R

50




3881-

FIG.10S CASE(RAISE UP/LH/1ST)SYSTEM

1847 19 16

20 —

412 -0100

203

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3857-412-200-21

CASE/RAISEUP/LH COMP

N0 N

V362-260-008-00

INUT/WASHER/M8

3801-412-001-00

PLATE,LOCK/LH

1564-530-011-00

SPRING/HCO014

V361-260-006-00

INUT,WASHER/M6

V301-260-006-00

INUT/M6

2132-501-002-00

GROMMET

(IO U~ W DD

3857-412-240-01

GUIDE/LUG/UPPER

51

3857-412-011-00

STOPPER/GUIDE/REAR/L

V362-260-008-00

INUT/WASHER/M8

3853-412-250-00

GUIDE/LUG/LOWER/L

51

V362-260-008-00

INUT/WASHER/M8

3857-412-220-11

COVER/LH/LOWER COMP

51

3857-412-002-00

RUBBER/WIRE/PROTECTO

V211-660-801-60

BOLT,SP/M8X16/7T

3857-412-003-00

RUBBER/40X1045

3614-412-002-00

WASHER,GUIDE RUBBER

V210-560-601-20

BOLT,S/M6X12/7T

V361-260-006-00

INUT,WASHER/M6

3857-412-230-10

COVER/LH/UPPER COMP

6G

3857-412-280-00

COVER/UPPER COMP

| K| K| k| K| K| K| K| K| k| K| K| k| K| N| k| K| K| *| ¥ | F O ®

I I Y N T T B e B e e e T O Y B B Y Y Y Y U

6G

V360-260-006-00

NUT/WASHER/M6




204 FI1G.106 CASE(RAISE UP/LH/2ND)SYSTEM

T8
R
. . 2

p=

21

e
Py

20

®

3881-413 -0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A= -
=~ Q

REMARKS

1

N=on

3857-413-200-21 CASE/RAISE UP/LH CEN

V362-260-008-00 NUT/WASHER/MS8

3801-414-001-00 PLATE,LOCK/RH

1564-530-011-00 SPRING/HCO014

V361-260-006-00 NUT,WASHER/M6

V301-260-006-00 NUT/M6

2132-501-002-00 GROMMET

(3|0 O [N

3857-412-240-01 GUIDE/LUG/UPPER 51

9 [3857-413-011-00 STOPPER/GUIDE/REAR/R

10 |V362-260-008-00 NUT/WASHER/MS8

11 |3853-413-210-00 GUIDE/LUG/LOWER/R 51

12 |'V362-260-008-00 NUT/WASHER/MS8

13 |3857-413-220-11 COVER/RH/LOWER COMP 51

14 13857-412-002-00 RUBBER/WIRE/PROTECTO

15 |V211-660-801-60 BOLT,SP/M8X16/7T

16 |3857-412-003-00 RUBBER/40X1045

17 13614-412-002-00 WASHER,GUIDE RUBBER

18 |V210-560-601-20 BOLT,S/M6X12/7T

19 |'V361-260-006-00 NUT,WASHER/M6

20 |3857-413-230-10 COVER/RH/UPPER COMP 6G

21 |3857-412-280-00 COVER/UPPER COMP 6G

k| K| X k| K| K| k| K| H| k| K| K| k| K| %| k| K| X| *| k| F| F O W

I e Y N T | R | e e N e L T e T e e T e e e N

22 |V360-260-006-00 NUT/WASHER/M6




FI1G.107 CASE(RAISE UP/CENTER)SYSTEM

1817 19 16

“hd

20 —

3881-413A-0100

Y ¥

e

205

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3858-413-250-21

CASE/RAISE UP/CENTER

N0 N

V362-260-008-00

INUT/WASHER/M8

3801-412-001-00

PLATE,LOCK/LH

1564-530-011-00

SPRING/HCO014

V361-260-006-00

INUT,WASHER/M6

V301-260-006-00

INUT/M6

2132-501-002-00

GROMMET

(IO U~ W DD

3857-412-240-01

GUIDE/LUG/UPPER

51

3857-412-011-00

STOPPER/GUIDE/REAR/L

V362-260-008-00

INUT/WASHER/M8

3853-412-250-00

GUIDE/LUG/LOWER/L

51

V362-260-008-00

INUT/WASHER/M8

3857-412-220-11

COVER/LH/LOWER COMP

51

3857-412-002-00

RUBBER/WIRE/PROTECTO

V211-660-801-60

BOLT,SP/M8X16/7T

3857-412-003-00

RUBBER/40X1045

3614-412-002-00

WASHER,GUIDE RUBBER

V210-560-601-20

BOLT,S/M6X12/7T

V361-260-006-00

INUT,WASHER/M6

3857-412-230-10

COVER/LH/UPPER COMP

6G

3857-412-280-00

COVER/UPPER COMP

| K| K| k| K| K| K| K| K| k| K| K| k| K| K| k| K| K| *| ¥ | F O ®

I I Y N T T B e B e e e T O Y B B Y Y Y Y U

6G

V360-260-006-00

NUT/WASHER/M6




206 FIG.108 CASE(RAISE UP/RH/2ND)SYSTEM

1

3881-413B-0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A= -
=~ Q

REMARKS

1

N=on

3857-413-270-21 |CASE/RAISE UP/RH CEN

V362-260-008-00 NUT/WASHER/MS8

3801-412-001-00 PLATE,LOCK/LH

1564-530-011-00 SPRING/HCO014

V361-260-006-00 NUT,WASHER/M6

V301-260-006-00 NUT/M6

2132-501-002-00 GROMMET

(3|0 O [N

3857-412-240-01 GUIDE/LUG/UPPER 51

9 [3857-412-011-00 STOPPER/GUIDE/REAR/L

10 |V362-260-008-00 NUT/WASHER/MS8

11 |3853-412-250-00 GUIDE/LUG/LOWER/L 51

12 |'V362-260-008-00 NUT/WASHER/MS8

13 |3857-412-220-11 COVER/LH/LOWER COMP 51

14 13857-412-002-00 RUBBER/WIRE/PROTECTO

15 |V211-660-801-60 BOLT,SP/M8X16/7T

16 |3857-412-003-00 RUBBER/40X1045

17 13614-412-002-00 WASHER,GUIDE RUBBER

18 |V210-560-601-20 BOLT,S/M6X12/7T

19 |'V361-260-006-00 NUT,WASHER/M6

20 |3858-413-200-20 COVER/RH CENTER/UPPE 6G

21 |3857-412-280-00 COVER/UPPER COMP 6G

k| K| N k| K| K| k| K| H| k| K| K| k| K| %| K| K| X| *| k| F| F O W

I e Y N T | R | e e N e L T e T e e T e e e N

22 |V360-260-006-00 NUT/WASHER/M6




FIG.109 CASE(RAISE UP/RH/1ST)SYSTEM 207

AN

21 )

\\e

20

®

3881-414 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A -
=R Q

REMARKS

—
(=2}

N0 N

3857-414-200-21 CASE/RAISEUP/RH COMP
V362-260-008-00 NUT/WASHER/MS8
3801-414-001-00 PLATE,LOCK/RH
1564-530-011-00 SPRING/HC014
V361-260-006-00 NUT,WASHER/M6
V301-260-006-00 NUT/M6
2132-501-002-00 GROMMET
3857-412-240-01 GUIDE/LUG/UPPER

9 [3857-413-011-00 STOPPER/GUIDE/REAR/R
10 |V362-260-008-00 NUT/WASHER/MS8

11 |3853-413-210-00 GUIDE/LUG/LOWER/R

12 |V362-260-008-00 NUT/WASHER/MS8

13 |3857-413-220-11 COVER/RH/LOWER COMP
14 |3857-412-002-00 RUBBER/WIRE/PROTECTO
15 |V211-660-801-60 BOLT,SP/M8X16/7T

16 |3857-412-003-00 RUBBER/40X1045

17 |13614-412-002-00 WASHER,GUIDE RUBBER
18 |V210-560-601-20 BOLT,S/M6X12/7T

19 |'V361-260-006-00 NUT,WASHER/M6

20 |3857-413-230-10 COVER/RH/UPPER COMP
21 |3857-412-280-00 COVER/UPPER COMP
22 |V360-260-006-00 NUT/WASHER/M6

(IO U~ W DD

51

51

51

6G
6G

| K| K| k| K| K| K| K| K| k| K| K| k| K| N| k| K| K| *| ¥ | F O W

I I Y N T T B e B e e e T O Y B B Y Y Y Y U




208

' \®

&

3858-415 -0100

FIG.110 ROLLER(RAISE UP)SYSTEM

2.2

e

SHE
2.

22,

/— 105-20

/f

- /
2

e /
\‘M

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
5

A=~

jaleNe]

=~ Q

REMARKS

3801-415-006

-00

ROLLER,RAISE-UP

V704-140-015-

RING,SNAP/15 C

3676-723-006-

GUIDE

3650-502-003-

WASHER,RUBBER

V362-260-008-

NUT/WASHER/M8

3857-415-001-

PIN/LOCK/RAISEUP

| k| K| K| %| ¥ X OW®R

oy oy oy oy Oy Oy

(|0 |-

7957-501-004-

PIN,HAIR




FIG.111 TENSION(RAISE UP)SYSTEM 209

’i‘@

?" @ 7
IS

lg:
' o-i§~~{2 — 114-1
> LxJ
= J,f 7

3822-416 -0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A -
=R Q

REMARKS

N0 N

3801-416-200-11 ARM/TENSION/RAISE UP
V706-140-050-00 RING,SNAP/S50
3818-416-200-00 SPROCKET/14
3676-416-003-11 COLLAR/DUST/41X15
V704-140-015-00 RING,SNAP/15C
3676-416-005-00 ROD/TENSION
V304-260-008-00 NUT/M8
3676-416-004-00 STOPPER/TENSION
3737-155-003-00 SPRING,HYD CLUTCH
10 |3650-416-003-00 SPROCKET/14-15T

11 |3560-102-027-00 KEY,BEVEL GEAR

12 |V704-140-015-00 RING,SNAP/15C

5
5
5
5

51

(IO O~ W DD

©

| K| K| k| k| K| K| k| K| ¥| ¥ FOVR




210

FIG.112 GUIDE(RAISE UP/REAR/LH/1ST)SYSTEM

3881-417 -0100

S | TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION 2 HJEE,]%N (L) 1; REMARKS
1 [3881-417-200-01 |COVER/GUIDE/LH COMP | * ! 51
2 |V211-660-801-60 BOLT,SP/M8X16/7T * 4
3 |3653-206-004-10 SCREW/8X20 * !
4 |V362-260-008-00 NUT/WASHER/M8 * !
5 |3822-417-002-12 COVER/GUIDE/LH/UPPER | * ! 51
6 |[V360-260-006-00 NUT/WASHER/M6 * 3
7 13829-417-210-00 STAY/COVER COMP * !
8 |'V211-660-802-00 BOLT,SP/M8X20/7T * 1
9 [3829-417-001-00 COVER/LH * !
10 [3829-417-002-00 PLATE//25X120 * !
11 |V362-260-008-00 NUT/WASHER/MS8 * 2
12 [1425-621-004-00 HOLDER/JE/9-9 * !




FIG.113 GUIDE(RAISE UP/REAR/LH/2ND,RH/2ND)SYSTEM

3822-418 -0100

211

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511601 2 (L) 1; REMARKS
1 [3822-418-200-11 GUIDE/HEAD/LH COMP * ! 51
2 |V211-660-802-00 BOLT,SP/M8X20/7T * 3
3 |3822-418-230-01 GUIDE,HEAD/LH * 1 51
4 |V211-660-801-60 BOLT,SP/M8X16/7T * 2
5 |3822-418-210-01 GUIDE/HEAD/UPPER/CEN | * ! 51
6 [3822-418-220-11 GUIDE/HEAD/RH COMP * 1 51
7 |V211-660-802-50 BOLT,SP/M8X25/7T * 1
8 |V211-660-802-00 BOLT,SP/M8X20/7T * 2




212 FIG.114 TUBE(RAISE UP/LH/1ST)SYSTEM

. 18 &
21 )s
Lo

3829-420A-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

A= -
=~ Q

m
—
(=2

N=on

3829-420-300-00 TUBE/RAISEUP/LH COMP

V211-560-802-00 BOLT,S/M8X20/7T

3817-420-001-10 SHAFT,RAISE-UP

V600-150-620-20 BEARING,RB/6202SS

3676-421-009-20 GEAR/BEVEL/15/15

V704-140-012-00 RING,SNAP/12 C

3676-420-003-10 GEAR BEVEL/15/78

(3|0 O [N

V704-140-012-00 RING,SNAP/12 C

9 13676-420-007-00 METAL,RAISE-UP,LH 51

10 |3676-420-008-00 METAL,RAISE-UP,RH 51

11 |V200-360-605-50 BOLT/M6X55/7T

12 |'V200-360-603-00 BOLT/M6X30/7T

13 |V411-260-006-00 WASHER,PL/M6

14 |V301-260-006-00 NUT/M6

15 |V211-560-802-00 BOLT,S/M8X20/7T

16 |3676-420-003-10 GEAR BEVEL/15/78

17 |V704-140-012-00 RING,SNAP/12 C

18 |3801-420-002-20 SHAFT,SPROCKET

19 |'V600-150-630-20 BEARING,RB/6302SS

N | k| K| X | k| K| k| k| K| X| k| K| %| k| K| X| X| k| %| *| X OV R

e = e B e e s . N e T e e T B o TV - 1 Y U e

20 |V600-150-620-30 BEARING,RB/6203SS

21 |3676-420-006-00 FLINGER/19X42




FIG.115S TUBE(RAISE UP/LH/2ND,CENTER)SYSTEM
~

3824-421 -0100

213

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

=R Q

REMARKS

3840

-421-

210-00

TUBE/RAISE UP/CENTER

V211

-560-

802-00

BOLT,S/M8X20/7T

3817

-420-

001-10

SHAFT,RAISE-UP

V600

-150-

620-20

BEARING,RB/6202SS

3676

-421-

009-20

GEAR/BEVEL/15/15

V704

-140-

012-00

RING,SNAP/12 C

3817

-421-

003-01

CASE,GEAR/RAISE UP

(3|0 O~ W DD

V211

-560-

802-00

BOLT,S/M8X20/7T

2157

-701-

007-00

CAP,BLIND/72

3822

-421-

210-01

SPACER/RAISEUP

V211

-560-

802-00

BOLT,S/M8X20/7T

3822

-421-

001-00

SHAFT/RAISE UP/CENTE

V600

-150-

630-20

BEARING,RB/6302SS

V600

-150-

620-30

BEARING,RB/6203SS

3676

-502-

005-20

GEAR/BEVEL/15/KEY17

3750

-251-

023-00

KEY,DRIVE SHAFT

V720

-102-

401-60

O-RING/1A,P16

3676

-421-

005-10

GEAR

V704

-140-

012-00

RING,SNAP/12 C

3676

-421-

007-01

METAL/RAISE-UP

51

V211

-660-

802-50

BOLT,SP/M8X25/7T

1425

-621-

004-00

HOLDER/JE/9-9

3817

-421-

004-10

SHAFT,SPROCKET

V600

-150-

630-20

BEARING,RB/6302SS

V600

-150-

600-40

BEARING,RB/6004SS

3676

-421-

005-10

GEAR

V704

-140-

012-00

RING,SNAP/12 C

3676

-420-

006-00

FLINGER/19X42

V705

-140-

042-00

RING,SNAP/42 C

3822

-421-

002-02

COVER/RAISEUP/CENTER

N | K| N k| | K| %| K| K| k| k| K| %| k| K| K| K| ¥ N| k| K| K| k| K| X| ¥ K| ¥| *| FOVAR

=N DN D D D N DN e O D DN DN | ] | R DD | OO k| k| O] = DD DD D] | OO

51




214 FIG.115 TUBE(RAISE UP/LH/2ND,CENTER)SYSTEM
30

e
Ii

3824-421 -0100

S |TYyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P J5T01 T O |R REMARKS
C | E16 C|L|P
* 4

31 |[V211-660-801-60 BOLT,SP/M8X16/7T




FIG.116 TUBE(RAISE UP/RH/2ND)SYSTEM 215

3824-423 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A -
=R Q

REMARKS

—
(=2}

N0 N

3824-423-500-01 TUBE/CENTER/RH COMP
V211-560-802-00 BOLT,S/M8X20/7T
3817-420-001-10 SHAFT,RAISE-UP
V600-150-620-20 BEARING,RB/6202SS
3676-421-009-20 GEAR/BEVEL/15/15
V704-140-012-00 RING,SNAP/12 C
3676-420-003-10 GEAR BEVEL/15/78
V704-140-012-00 RING,SNAP/12 C

9 13822-423-001-01 METAL/RAISEUP/RH
10 |V211-560-802-00 BOLT,S/M8X20/7T
11 |3676-420-003-10 GEAR BEVEL/15/78
12 |V704-140-012-00 RING,SNAP/12 C

13 |3817-421-004-10 SHAFT,SPROCKET
14 |V600-150-630-20 BEARING,RB/6302SS
15 |V600-150-600-40 BEARING,RB/6004SS
16 |3676-420-006-00 FLINGER/19X42

17 |V705-140-042-00 RING,SNAP/42 C

(IO U~ W DD

51

N k| K| k| K| K| k| k| N| k| K| K| R K| K| *| FOVR

G e e e ) B e T R el el R e I e T e I I A




216 FIG.117 TUBE(RAISE UP/RH/1ST)SYSTEM

3858-424 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

A= -
=~ Q

m
—
(=2

N=on

3858-424-200-01 TUBE/RAISEUP/RH COMP

V211-560-802-00 BOLT,S/M8X20/7T

3817-420-001-10 SHAFT,RAISE-UP

V600-150-620-20 BEARING,RB/6202SS

3676-421-009-20 GEAR/BEVEL/15/15

V704-140-012-00 RING,SNAP/12 C

3676-420-003-10 GEAR BEVEL/15/78

(3|0 O [N

V704-140-012-00 RING,SNAP/12 C

9 13676-420-007-00 METAL,RAISE-UP,LH 51

10 |3676-420-008-00 METAL,RAISE-UP,RH 51

11 |V200-360-605-50 BOLT/M6X55/7T

12 |'V200-360-603-00 BOLT/M6X30/7T

13 |V411-260-006-00 WASHER,PL/M6

14 |V301-260-006-00 NUT/M6

15 |V211-560-802-00 BOLT,S/M8X20/7T

16 |3676-420-003-10 GEAR BEVEL/15/78

17 |V704-140-012-00 RING,SNAP/12 C

18 |3801-420-002-20 SHAFT,SPROCKET

19 |'V600-150-630-20 BEARING,RB/6302SS

% | k| K| X | k| K| k| k| K| X| K| K| %| k| K| X| KX| k| %| k| X OW R

e = e B e e s . N e T e e T B o TV - 1 Y U e

20 |V600-150-620-30 BEARING,RB/6203SS

21 |3676-420-006-00 FLINGER/19X42




FIG.118 CUTTER BAR SYSTEM

3401-430 -0100

217

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

REMARKS

=R Q

3401-430-200-00

KNIFE/J5 ASSY

FIG 248

3817-430-400-11

PLATE/KNIFE/LH COMP

V211-661-002-50

BOLT,SP/M10X25/7T

V211-660-801-60

BOLT,SP/M8X16/7T

3817-430-450-01

PLATE,KNIFE/CENTER

V211-560-802-00

BOLT,S/M8X20/7T

V211-660-801-60

BOLT,SP/M8X16/7T

(IO O~ DD

3401-430-410-00

STAY/KNIFE/CENTER/RH

V211-560-802-00

BOLT,S/M8X20/7T

V211-660-801-60

BOLT,SP/M8X16/7T

3817-430-410-11

PLATE/KNIFE/RH COMP

51

V211-661-002-50

BOLT,SP/M10X25/7T

V211-660-801-60

BOLT,SP/M8X16/7T

3817-430-440-01

PLATE/KNIFE/LOWER CO

51

V211-560-802-00

BOLT,S/M8X20/7T

V211-660-803-50

BOLT,SP/M8X35/7T

N | K| N k| K| K| k| K| N k| K| K| k| * F| * O

I I e R Y e B N B e B B N e e I N




218

FIG.119 DRIVE(CUTTER BAR)SYSTEM

&—7/
e—5
o—1

28——32—<

/.’Zf'ﬁ"

26—@
25—%
23—C,;> 24
0=
39—
52— @&—
B—e ‘

—29

—30—
—31—®

—34

34—

—33-9

—35— |

L3—o
20

27—

16
17
8
. ‘ 18 9 o
5—19
e |
37 | e—12

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

=~ Q

REMARKS

3825-432

-001-

01

METAL/CRANK

V600-150

-630-

30

BEARING,RB/6303SS

V705-140

-047-

00

RING,SNAP/47 C

V411-260

-016-

00

WASHER,PL/M16

3650-432

-009-

00

WASHER

V335-260

-016-

00

NUT/M16,P=1.5

3650-432

-008-

00

NUT,LEFT THREAD/M16

(3|0 O [N

3817-432

-001-

00

ROD,16X103

V335-260

-016-

00

NUT/M16,P=1.5

3650-432

-008-

00

NUT,LEFT THREAD/M16

3650-432

-013-

00

ROD END/LX16

3817-432

-009-

00

COLLAR/16X22X09

3817-432

-008-

00

BOLT/M16X74

3650-432

-014-

00

GROMMET/(16X25X2)

3650-432

-012-

00

BOOT/16

V334-260

-016-

00

NUT/M16,P=1.5

V401-160

-016-

00

WASHER,SP/M16

V411-260

-016-

00

WASHER,PL/M16

3825-432

-003-

11

ARM,KNIFE

51

V742-128

-400-

50

SEAL,OIL/VC28405

V600-150

-630-

40

BEARING,RB/6304SS

3825-432

-005-

00

COLLAR/21X30X05

V705-140

-052-

00

RING,SNAP/52 C

3100-730

-003-

00

WASHER/11X34X05

V211-561

-002-

00

BOLT,S/M10X20/7T

3625-701

-003-

00

CAP,BLANK/52

3825-432

-004-

10

COLLAR

3825-432

-220-

20

PIN/ROLLER  ASSY

3825-432

-007-

20

PIN/ROLLER

3680-432

-004-

00

WASHER/20

% | K| K| k| k| K| k| k| K| k| k| K| k| k| K| k| k| K| %| k| K| k| k| K| ¥| %| K| %| *| X OWR

N N N N N N NN N A N N NN N N NN NN NN O N NN NN




3401~

FIG.119 DRIVE(CUTTER BAR)SYSTEM

26—
25—
o—24

40— 23—
39—

38—e
37—

432 0100

*—7 i g

. 55
39—«:22_Q
38—@ &—16

‘@ @—17

28—

/."2{”@

37—@

219

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

=oa

=R Q

REMARKS

31

V742-120-350-60

SEAL,OIL/VC20356

32

V705-140-035-00

RING,SNAP/35 C

33

3825-432-006-10

ROLLER/45

34

V600-150-620-20

BEARING,RB/6202SS

35

V704-140-015-00

RING,SNAP/15 C

36

3737-234-005-00

CAP/32

37

2500-311-013-00

WASHER/16X30X1

38

V401-160-016-00

WASHER,SP/M16

39

V334-260-016-00

INUT/M16,P=1.5

40

V335-260-016-00

INUT/M16,P=1.5

41

3825-432-200-01

PLATE/SPINDLE COMP

51

42

V201-361-002-50

IBOLT/M10X25/7T

43

V401-160-010-00

WASHER,SP/M10

44

3854-432-200-00

COVER/CRANK COMP

51

45

V211-660-802-00

BOLT,SP/M8X20/7T

N | K| N k| K| K| k| K| N k| K| K| %k ¥ F * O

DD & D 00 00 N DN D DN i D D | DD DN DD

46

V211-660-802-50

BOLT,SP/M8X25/7T




220

16—
3881-440A-0100

SN

FIG.120 RAKE UP(LH/1ST)SYSTEM
23—

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

3822-440-200-01

FRAME/RAKE UP/LH

N=on

V211-660-802-00

BOLT,SP/M8X20/7T

3817-440-003-30

SHAFT/LH

V600-150-620-30

BEARING,RB/6203SS

V705-140-040-00

RING,SNAP/40 C

3817-440-002-00

COLLAR/132X140X89

3680-440-004-00

COLLAR,DUST/RAKE

(3|0 O [N

3817-440-280-01

PLATE COMP

51

9 |3817-440-005-00

WHEEL,STAR,RAKE

10 |[V211-660-804-50

BOLT,SP/M8X45/7T

11 |1337-721-002-00

WASHER/11X24X3

12 |V401-160-010-00

WASHER,SP/M10

13 |V304-260-010-00

NUT/M10

14 |3817-440-240-11

PULLEY/V/A151/LH COM

51

15 |[3825-440-002-01

SPROCKET/19

51

16 |V211-660-802-00

BOLT,SP/M8X20/7T

17 |3817-440-001-00

COLLAR,132X140X50

18 12100-305-013-00

WASHER

19 |3555-206-005-00

PULLEY,RAKE SMALL

20 |[3679-444-002-00

PIN/PULLEY/RAKE

21 |3560-201-015-00

WASHER,BINDING SHAFT

22 13817-440-007-01

SCRAPER/LH

51

23 |V362-260-008-00

NUT/WASHER/M8

24 |3676-440-240-02

COVER,BELT/LH

51

25 |[3650-440-014-00

BUSH/12X14X20

26 (3737-156-009-00

CUSHION/RUBBER

27 |[V361-260-006-00

NUT,WASHER/M6

28 13650-420-007-00

BOLT/SP/M6X16

29 13817-440-230-01

SCRAPER COMP

51

30 |V211-660-801-60

BOLT,SP/M8X16/7T

| K| K| k| k| K| k| K| N | k| k| K| K| k| K| K| k| K| N| k| K| k| k| K| K| k| K| %| k| F OV

e N e e e e e L I O Y o B B B N[ Y ey =Y I L Y S S Y T 1 ISR S




FIG.120 RAKE UP(LH/1ST)SYSTEM
23 —e

3881-440A-0100

221

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

A= -

=oa

=R Q

REMARKS

31

3881-440-001-00

BELT/TINE/VA032

* O @»

E16
1




222

FIG.121
30-PLEASE SEE 2/2 PAGE

3881-441 -0100

RAKE UP(LH/2ND)SYSTEM(1/2)

—21
é}——19

28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

3822-441-200-

FRAME/RAKE UP/FRONT

N=on

V211-661-003-

BOLT,SP/M10X35/7T

3817-440-003-

SHAFT/LH

V600-150-620-

BEARING,RB/6203SS

V705-140-040-

RING,SNAP/40 C

3817-441-002-

COLLAR,132X140X149

3680-440-004-

COLLAR,DUST/RAKE

(3|0 O [N

3817-440-280-

PLATE COMP

51

3817-440-005-

WHEEL,STAR,RAKE

3817-441-006-

PLATE/SCRAPER

51

V211-660-804-

BOLT,SP/M8X45/7T

1337-721-002-

WASHER/11X24X3

V401-160-010-

WASHER,SP/M10

V304-260-010-

NUT/M10

3817-441-260-

PULLEY/V/A151 COMP

51

2100-305-013-

WASHER

3555-206-005-

PULLEY,RAKE SMALL

3679-444-002-

PIN/PULLEY/RAKE

3560-201-015-

WASHER,BINDING SHAFT

3817-440-008-

SCRAPER/RH

51

V362-260-008-

NUT/WASHER/M8

3817-441-240-

COVER,BELT/CENTER/LH

51

3650-440-014-

BUSH/12X14X20

3737-156-009-

CUSHION/RUBBER

V361-260-006-

NUT,WASHER/M6

3650-420-007-

BOLT/SP/M6X16

3817-440-230-

SCRAPER COMP

51

V211-660-801-

BOLT,SP/M8X16/7T

3881-440-001-

BELT/TINE/VA032

3822-441-003-

COLLAR,132X140X109

| K| K| k| k| K| k| K| K| k| K| X| X| k| K| k| k| K| K| k| K| k| k| K| ¥| k| K| %| k| F OV

N S e e i e e e e e e e T o T T = | YA RS S RS YR U T B X




FIG.121 RAKE UP(LH/2ND)SYSTEM(2/2)

3881-441 -0100

223

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

31

3680-440-004-00

COLLAR,DUST/RAKE

32

3817-440-280-01

PLATE COMP

51

33

3817-440-005-00

WHEEL,STAR,RAKE

34

3817-441-006-01

PLATE/SCRAPER

51

35

V211-660-804-50

IBOLT,SP/M8X45/7T

36

1337-721-002-00

WASHER/11X24X3

37

V401-160-010-00

WASHER,SP/M10

38

V304-260-010-00

INUT/M10

39

3822-441-250-11

PULLEY/V/A151/CENTER

51

40

3825-440-002-01

SPROCKET/19

51

41

V211-660-802-00

BOLT,SP/M8X20/7T

42

3822-441-002-00

COLLAR,132X140X30

43

2100-305-013-00

WASHER

44

3555-206-005-00

PULLEY,RAKE SMALL

45

3679-444-002-00

PIN/PULLEY/RAKE

46

3560-201-015-00

WASHER,BINDING SHAFT

47

3817-440-007-01

SCRAPER/LH

51

48

V362-260-008-00

INUT/WASHER/M8

49

3822-441-260-01

COVER/BELT/RH/CENTER

51

50

3650-440-014-00

BUSH/12X14X20

51

3737-156-009-00

CUSHION/RUBBER

52

V361-260-006-00

NUT,WASHER/M6

53

3650-420-007-00

BOLT/SP/M6X16

54

3817-440-230-01

SCRAPER COMP

51

55

V211-660-801-60

BOLT,SP/M8X16/7T

56

3881-440-001-00

BELT/TINE/VA032

b7

3822-441-220-01

FRAME/RAKE UP/REAR

51

58

V211-661-002-50

BOLT,SP/M10X25/7T

59

V211-660-802-00

BOLT,SP/M8X20/7T

60

3822-441-004-00

BOLT/S/SEAL

N | K| K| k| k| K| K| K| K| k| k| K| N| K| K| k| k| K| K| k| K| K| k| K| X| % K| k| *| F OV

e I I S I B ey B Y B Y B B A B e B e I N I Y e e I T Y B A U R R B R




224

FIG.121 RAKE UP(LH/2ND)SYSTEM(2/2)

52— 48

46
55

+—53

o |

S b
i

3881-441 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

61

V411-260-008-

00

WASHER,PL/M8

62

3817-441-007-

00

CAP/26

63

3676-441-003-

00

INSULATOR/HEAD

64

V361-260-006-

00

NUT,WASHER/M6

65

3560-503-302-

00

WASHER,WIRE TENSION

66

3822-441-240-

01

GUIDE/RAKEUP/RH COMP

51

67

V211-660-802-

00

BOLT,SP/M8X20/7T

68

V211-660-802-

50

BOLT,SP/M8X25/7T

69

3817-441-300-

01

GUIDE/RAKE UP/LHCOMP

51

70

V211-660-802-

00

BOLT,SP/M8X20/7T

71

3822-441-001-

01

COVER/LOWER/CENTER

51

72

V211-660-801-

60

BOLT,SP/M8X16/7T

| k| K| K| k| K| K| k| K| %| ¥ X OWR

N e T T e T o YR T R = =




FI1G.122 RAKE UP(CENTER,RH/2ND)SYSTEM

f—21

>— 19

28

3822-442 -0100

‘ 26

225

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3822

-442-200-01

FRAME/RAKE-UP/FRONT/

N0 N

V211

-661-003-50

BOLT,SP/M10X35/7T

3817

-440-003-30

SHAFT/LH

V600

-150-620-30

BEARING,RB/6203SS

V705

-140-040-00

RING,SNAP/40 C

3817

-441-002-00

COLLAR,132X140X149

3680

-440-004-00

COLLAR,DUST/RAKE

(IO U~ W DD

3817

-440-280-01

PLATE COMP

51

3817

-440-005-00

WHEEL,STAR,RAKE

3817

-441-006-01

PLATE/SCRAPER

51

V211

-660-804-50

BOLT,SP/M8X45/7T

1337

-721-002-00

WASHER/11X24X3

V401

-160-010-00

WASHER,SP/M10

V304

-260-010-00

INUT/M10

3817

-441-260-11

PULLEY/V/A151 COMP

51

2100

-305-013-00

WASHER

3555

-206-005-00

PULLEY,RAKE SMALL

3679

-444-002-00

PIN/PULLEY/RAKE

3560

-201-015-00

WASHER,BINDING SHAFT

3817

-440-007-01

SCRAPER/LH

51

V362

-260-008-00

NUT/WASHER/M8

3817

-441-280-01

COVER,BELT/CENTER/RH

51

3650

-440-014-00

BUSH/12X14X20

3737

-156-009-00

CUSHION/RUBBER

V361

-260-006-00

INUT,WASHER/M6

3650

-420-007-00

BOLT/SP/M6X16

3817

-440-230-01

SCRAPER COMP

51

V211

-660-801-60

BOLT,SP/M8X16/7T

3881

-440-001-00

BELT/TINE/VA032

3822

-442-210-01

FRAME/CENTER/RH

| K| K| K| k| K| K| k| K| k| | K| k| k| K| K| K| K| N| k| K| K| k| K| ¥| ¥ ¥| ¥| *| FOVAR

e e I I e B e T e el B e R e I R e B e I B e T e e e O O Y T e T e A Y T Y

51




226

FIG.122 RAKE UP(CENTER,RH/2ND)SYSTEM

116-1 —(J&
29 . . .
Qg TR
34 / TN QQ}/ Y ‘
RER &7
! \V
5 | 33 35
\V
Js 30 6
AN \
<—31
- 10
' 11
3822-442 -0100
S |TyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P [FU5T0T T|O|R REMARKS
C E16 C|L|P
31 |V211-661-002-50 BOLT,SP/M10X25/7T * 2
32 |V211-660-802-00 BOLT,SP/M8X20/7T * 2
33 [3822-442-220-01 GUIDE/RAKEUP/RH COMP | * ! 51
34 |[V211-660-802-00 BOLT,SP/M8X20/7T * 1
%* 1

35

V211-660-802-50 BOLT,SP/M8X25/7T




FI1G.123 RAKE UP(RH/1ST)SYSTEM 221

3881-443 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

A -
=R Q

m
—
(=2}

N0 N

3817-443-200-01 FRAME,RAKE/RH
V211-660-802-00 BOLT,SP/M8X20/7T
V211-660-802-50 BOLT,SP/M8X25/7T
3825-152-004-00 SHIM/0.5
3825-152-005-00 SHIM/1.0
3817-440-003-30 SHAFT/LH
V600-150-620-30 BEARING,RB/6203SS
V705-140-040-00 RING,SNAP/40 C

9 |3817-440-002-00 ICOLLAR/132X140X89

(IO U~ W DD

10 |3680-440-004-00 COLLAR,DUST/RAKE

11 |3817-440-280-01 PLATE COMP 51

12 |3817-440-005-00 WHEEL,STAR,RAKE

13 |V211-660-804-50 BOLT,SP/M8X45/7T

14 |1337-721-002-00 WASHER/11X24X3

15 |V401-160-010-00 WASHER,SP/M10

16 |V304-260-010-00 NUT/M10

17 |3817-440-240-11 PULLEY/V/A151/LH COM 51

18 |3825-440-002-01 SPROCKET/19 51

19 |V211-660-802-00 BOLT,SP/M8X20/7T

20 |3817-440-001-00 COLLAR,132X140X50

21 [2100-305-013-00 WASHER

22 13555-206-005-00 PULLEY,RAKE SMALL

23 13679-444-002-00 PIN/PULLEY/RAKE

24 13560-201-015-00 WASHER,BINDING SHAFT

25 13817-440-008-01 SCRAPER/RH 51

26 |[V362-260-008-00 NUT/WASHER/M8

27 |3676-443-250-12 COVER,BELT/RH 51

28 13650-440-014-00 BUSH/12X14X20

29 13737-156-009-00 CUSHION/RUBBER

N | K| N % k| K| k| K| N | k| k| K| N| k| K| k| k| K| N| k| K| K| K| K| X| % K| | *| FOVAR

e I e e e B I T e O el e B e T B o I I e T e I e e I e R LAY YR Y Ty T et

30 |[V361-260-006-00 NUT,WASHER/M6




228

3881-443 -0100

FI1G.123 RAKE UP(RH/1ST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

jaleNe]

=~ Q

REMARKS

31

3650-420

-007-

00

BOLT/SP/M6X16

32

3817-440

-230-

01

SCRAPER COMP

51

33

V211-660

-801-

60

BOLT,SP/M8X16/7T

34

3881-440

-001-

00

BELT/TINE/VA032

35

3881-443

-200-

00

FRAME/RH/5 COMP

36

V211-661

-002-

50

BOLT,SP/M10X25/7T

| k| K| %] % ¥ X OW®R

w D | = M R

37

V211-660

-802-

00

BOLT,SP/M8X20/7T




FI1G.124 HOLDER(OILER)SYSTEM 229

3858-443A-0100

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | Fi6 clL|p
1 |3615-241-320-01 INLET,OIL FILLING * 1 51




230

FIG.125 CHAIN(STALK/LH)SYSTEM

2
: oy
e —
3 ﬁr/
ol
_,://” -
gp 126-13
126-3
3680-460 -0100
S |TyPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION P HISTO1 T|o|R REMARKS
C E16 C|L|P
1 [3680-460-200-10 CHAIN/FEED/25X57 * !
2 [83680-460-220-00 LINK * 1
* 3

3

3680-460-230-00

LINK, OFFSET




FIG.126 DRIVE(STALK/LH)SYSTEM 231

3881-461 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

o
(=2
A -
=0oN
=R Q

3817-461-006-00 WASH/20X50
3817-461-002-00 (COLLAR/21X30X14
3680-461-001-11 SPROKET/7T/17T
3600-702-023-00 KEY
V704-140-017-00 RING,SNAP/17 C
3817-461-200-01 ARM,TENSION/LH
V706-140-065-00 RING,SNAP/S65
3746-235-002-00 SPRING,ROD F.

9 [V304-260-008-00 NUT/MS8

10 |3676-416-005-00 ROD/TENSION

11 |3817-461-001-00 ROLLER,70

12 |V704-140-015-00 RING,SNAP/15C

13 |3817-461-005-11 ROLLER,70

14 |V600-150-620-20 BEARING,RB/6202SS
15 |V705-140-035-00 RING,SNAP/35 C

16 |3817-461-004-00 WASH/15X30

17 |V704-140-015-00 RING,SNAP/15C

18 |3817-461-220-11 COVER/LOWER/LH COMP

51

51

(3|0 O~ WD

51

| k| K| k| K| K| K| k| K| K| k| K| K| k| K| K| *| X OVR

e e e e e . e R e I e I I e R e R e e I Rl

51




232

FI1G.127 HOLDER(STALK/LH)SYSTEM
11

I

<3

~

%

f_ ‘\“\ ‘:e
a4
@@i\a 2 i
~J

3881-462 -0100

Vi

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

=~ Q

REMARKS

3822-462-200-

01

HOLDER/LH

COMP

N=on

3817-462-004-

00

SPRING/HC052

V411-260-010-

00

WASHER,PL/M10

1301-411-005-

00

PIN,HAIR

3650-463-210-

01

HOLDER,FRONT

51

3822-462-001-

00

PLATE/SPRING/LH

3822-462-003-

00

GUIDE/SPRING/LH

(3|0 O [N

V211-660-802-

50

BOLT,SP/M8X25/7T

3817-462-210-

01

PLATE/L/75X47

51

V211-660-802-

00

BOLT,SP/M8X20/7T

3881-462-001-

00

SPRING/MERGE/5

1725-103-004-

00

BOLT/SP/7

3817-462-003-

00

PLATE,SPRING

V211-660-801-

60

BOLT,SP/M8X16/7T

% k| K| K| k| K| K| k| K| X| ®| k| X X O W

L I e I N N e N




3881-463 -0100

FIG.128 RAIL(STALK/LH)SYSTEM

233

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3817-463-

200-01

RAIL,CHAIN/LH COMP

V211-660-

802-00

BOLT,SP/M8X20/7T

3881-463-

220-10

GUIDE/CHAIN/LH/REAR

V211-660-

802-00

BOLT,SP/M8X20/7T

3881-463-

230-00

FRAME/OPEN/ROOT COMP

1725-103-

004-00

BOLT/SP/7

7976-406-

007-00

IPIN,HAIR/16

(IO O~ W DD

3817-463-

220-00

LEVER/LOCK  ASSY

3650-106-

006-00

BUSH/15X17X15

3817-463-

002-00

SPRING/HT31

3517-205-

007-00

WASHER

V500-163-

002-50

IPIN,SPLIT/3X25

3822-463-

210-01

PLATE/LOCK COMP

51

V211-660-

802-50

BOLT,SP/M8X25/7T

3881-463-

001-00

PLATE/SPRING/SENSOR

V211-660-

801-60

BOLT,SP/M8X16/7T

3881-463-

002-00

PLATE/SENSOR

| k| K| k| k| K| N| k| K| K| k| K| N| X| K| X| *| FOVR

[ I e I N Y N e N T e L e e B e e T Y O S S

51

V211-660-

802-00

IBOLT,SP/M8X20/7T




234 FIG.129 CHAIN(STALK/CENTER)SYSTEM

3881-465 -0100

TYPE OF MODEL

1|/C |G
KEY PART CODE DESCRIPTION HU5T01 T| 0 |R REMARKS
E16 clL|P

1 /13881-465-200-00 CHAIN/FEED/25X3 ASSY !

2 |3680-460-220-00 LINK

| * O ®»

1
3 [3680-460-230-00 LINK, OFFSET !




3881-466 -0100

FIG.130 DRIVE(STALK/RH)SYSTEM

235

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3822-466-200-11

TUBE,ROOT/CENTER

N0 N

3650-106-006-00

BUSH/15X17X15

V211-660-802-00

BOLT,SP/M8X20/7T

3822-466-001-00

SHAFT,ROOT,CENTER

V600-150-600-30

BEARING,RB/6003SS

V705-140-035-00

RING,SNAP/35 C

3680-461-001-11

SPROKET/7T/17T

51

(3|0 O~ W DD

3746-242-006-00

KEY,CONVEY GEAR

9 |V704-140-017-00

RING,SNAP/17 C

10 |13822-466-210-01

ARM/TENSION/CENTER

51

11 |V411-260-014-00

WASHER,PL/M14

12 |V500-163-002-50

IPIN,SPLIT/3X25

13 |3746-235-002-00

SPRING,ROD F.

14 |3676-416-005-00

ROD/TENSION

15 |V304-260-008-00

INUT/M8

16 |13650-461-004-11

ROLLER/070

51

17 |V600-150-620-20

BEARING,RB/6202SS

18 |V705-140-035-00

RING,SNAP/35 C

19 |[V704-140-015-00

RING,SNAP/15 C

20 [3822-466-220-11

GUIDE/CENTER/LOWER

N | k| K| X| K| k| % k| K| X| k| K| K| K| K| X| X| ¥ k| * FOVAN

I e I T e e e e T e T B R e T O Y A VU YR

51

21 |V362-260-008-00

NUT/WASHER/M8




236 FIG.131 HOLDER(STALK/RH)SYSTEM
//

3822-467 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

m
—
(=2

3822-467-200-10 HOLDER/CENTER COMP

V411-260-010-00 WASHER,PL/M10

V500-163-002-50 PIN,SPLIT/3X25

8671-463-001-00 SPRING (HC049)

V411-260-010-00 WASHER,PL/M10

1301-411-005-00 |PIN,HAIR

3822-467-210-11 HOLDER/CENTER COMP 51

V211-660-803-00 BOLT,SP/M8X30/7T

© (00 [~J |0 O~ | N

3822-467-001-00 PLATE/SPRING/CENTER

| K| K| k| K| K| k| k| X F OO

[ N T e e

=
o

V211-660-801-60 BOLT,SP/M8X16/7T




FIG.132 RAIL(STALK/CENTER)SYSTEM

3822-468 -0100

237

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | Fi6 clL|p
1 /3822-468-200-01 RAIL/CHAIN/CENTER * 1 51
2 11725-103-004-00 BOLT/SP/7 * 2




238 FIG.133 CHAIN(STALK/RH)SYSTEM

3881-470 -0100

TYPE OF MODEL

HJ5101
E16
1

REMARKS

A= -
ali=Neo!
=~ Q

KEY PART CODE DESCRIPTION

1 /3881-470-200-00 CHAIN/FEED/25X8 ASSY

2 |3680-460-220-00 LINK

| * O ®»

1
3 [3680-460-230-00 LINK, OFFSET 3




FI1G.134 DRIVE(STALK/RH)SYSTEM

3881-471 -0100

239

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

=R Q

REMARKS

3680

-461-

001-11

SPROKET/7T/17T

N0 N

3600

-702-

023-00

KEY

V704

-140-

017-00

RING,SNAP/17 C

3746

-235-

002-00

SPRING,ROD F.

3652

-471-

012-10

HOOK/110

3805

-461-

002-00

ROD/TENSION/08X1

V304

-260-

008-00

INUT/M8

(IO U~ W DD

3817

-471-

200-01

ARM,TENSION/RH

51

V706

-140-

065-00

RING,SNAP/S65

3817

-461-

001-00

ROLLER,70

V704

-140-

015-00

RING,SNAP/15 C

3650

-461-

004-11

ROLLER/070

51

V600

-150-

620-20

BEARING,RB/6202SS

V705

-140-

035-00

RING,SNAP/35 C

V704

-140-

015-00

RING,SNAP/15 C

| K| X | k| K| K| k| K| N X| K| K| %*| ¥ FOW®R

I e e e e el B I I Y I o e I e B




240

FIG.135 HOLDER(STALK/RH)SYSTEM

3822-472 -0100

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

3822-472-200-

01

HOLDER/RH COMP

N=on

1364-404-006-

00

SPRING,PRESS/59

V411-260-010-

00

WASHER,PL/M10

1301-411-005-

00

PIN,HAIR

3822-472-001-

00

GUIDE/REAR/RH

V211-560-802-

00

BOLT,S/M8X20/7T

3676-711-009-

00

WASHER/09X18X03

(3|0 O [N

3652-473-210-

11

PLATE/U/60X150 COMP

51

3822-472-220-

11

STAY/HOLDER/RH COMP

51

V211-660-802-

00

BOLT,SP/M8X20/7T

3822-472-002-

00

GUIDE/RH

1725-103-004-

00

BOLT/SP/7

3822-472-210-

10

PIN/15X34

1725-103-004-

00

BOLT/SP/7

3737-155-003-

00

SPRING,HYD CLUTCH

3822-472-003-

10

GUIDE/SPRING/RH

3879-401-001-

00

BOLT,SP/M8X25,7T

3822-472-005-

00

GUIDE/RH

| k| K| K| k| K| k| k| K| K| k| K| N| k| K| %| %| ¥ ¥ OW®R

S N e e e e e I e e e e e S

V211-660-802-

00

BOLT,SP/M8X20/7T




3881-473 -0100

FI1G.136 RAIL(STALK/RH)SYSTEM

241

S |TYPE OF MODEL C |G
KEY PART CODE DESCRIPTION g HJE51]60] (B ll} REMARKS
1 [3822-473-200-31 RAIL/CHAIN/RH COMP * ! 51
2 |[V211-660-802-00 BOLT,SP/M8X20/7T * 3
3 /13690-473-001-01 GUIDE,CHAIN/REAR * 1 51
4 |[V211-560-801-60 BOLT,S/M8X16/7T * 2
5 [3817-473-220-01 STAY,PLATE/RH * ! 51
6 |[V211-660-802-50 BOLT,SP/M8X25/7T * 4
7 |3881-473-220-00 LINER/CHAIN COMP * 1 51
8 /3829-473-001-00 HUB/14X34X20 * 1
9 [3829-473-002-10 GUIDE/CHAIN/RH * 1 51
* 2

[uy
o

V211-660-802-00

BOLT,SP/M8X20/7T




242 FIG.137 CHAIN(ADJUST)SYSTEM

3822-480 -0100

TYPE OF MODEL

HJ5101
E16

REMARKS

A= -
ali=Neo!
=~ Q

KEY PART CODE DESCRIPTION

1 /13822-480-200-10 CHAIN,FEED/30X45 !

2 |3817-480-220-00 LINKSET

*| ¥ O ®»

1
3 [3817-480-230-00 LINK/OFFSET SET !




FI1G.138 FRAME(ADJUST)SYSTEM

3881-481 -0100

243

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-481-200-00

FRAME/ADJUST/5 COMP

V201-361-205-50

BOLT/M12X55/7T

V401-160-012-00

WASHER,SP/M12

3829-481-003-00

LINER,CHAIN ADJUST/6

V362-260-008-00

INUT/WASHER/M8

3829-481-012-10

RAIL/CHAIN

V112-168-002-00

SCREW,FLAT/M8X20

(IO O~ W DD

V362-260-008-00

NUT/WASHER/M8

3817-481-002-21

LINER,CHAIN/LOWER

51

V211-560-801-60

BOLT,S/M8X16/7T

3881-481-220-00

COVER/CHAIN/ADJUST

51

V211-660-801-60

BOLT,SP/M8X16/7T

3829-481-004-01

LINER,CHAIN BRACKET

51

V211-660-802-00

BOLT,SP/M8X20/7T

3829-481-210-00

SCRAPER/LH

51

V210-660-601-60

BOLT,SP/M6X16/7T

N | K| N k| K| K| k| K| K| %| K| K| k| ¥ F| * O

S T I e S Y B 1 Y B S SNTNG [RSU y NY p )y Y




244

3401-482 -0100

FIG.139 TENSION(ADJUST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3401-482-001-

00

SPROCKET/8/ADJUST

1

3600-702-023-

00

KEY

3401-482-002-

00

WASHER/29X46X03

V411-260-010-

00

WASHER,PL/M10

V401-160-010-

00

WASHER,SP/M10

V305-260-010-

00

NUT/M10

3825-482-500-

01

TENSION,ADJUSTER/F6

51

(3|0 O [N

3817-482-003-

00

SPRING/HC130

3817-482-004-

00

PIN/10X87

3853-482-004-

00

PIN/18X60

W201-261-010-

00

BOLT

V304-260-010-

00

NUT/M10

3676-721-002-

01

ROLLER/CHAIN

51

V600-150-630-

10

BEARING,RB/6301SS

V705-140-037-

00

RING,SNAP/37 C

3650-721-004-

01

COLLAR,ROLLER

51

3650-721-006-

00

PIN/10X67

V401-160-010-

00

WASHER,SP/M10

V304-460-010-

00

NUT/M10/7T

| k| K| K| k| K| K| k| K| K| k| K| ¥| k| K| X| *| ¥ X OW®R

e I I N N | e I = Y | e B e e e T




3881-483 -0100

FI1G.140 HOLDER(ADJUST)SYSTEM

245

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-483-

230-00

PLATE/L/138X68 COMP

3879-401-

001-00

BOLT,SP/M8X25,7T

3881-483-

240-00

PLATE/HOLDER/ADJUST

3879-401-

001-00

BOLT,SP/M8X25,7T

3881-483-

210-00

HOLDER/SPRING/5 COMP

3853-483-

003-00

PLATE/LEVER/LOCK

3560-201-

015-00

WASHER,BINDING SHAFT

(IO O~ W DD

1301-411-

005-00

IPIN,HAIR

3817-425-

052-00

BOLT,KNOB/M08X20

3671-493-

001-00

SPRING/HC/108

3853-483-

001-00

HOLDER/SPRING/15X31

3881-483-

200-00

HOLDER/ADJUST/5 COMP

3881-483-

220-00

ROD/HOLDER/5 COMP

3103-151-

001-00

IPIN/12X45

V411-260-

012-00

WASHER,PL/M12

V500-163-

002-50

IPIN,SPLIT/3X25

V560-160-

014-00

IPIN/SNAP

K| k| K| k| K| K| k| k| K| k| K| K| X| k| K| *| F OV

N DN DO D] DO k| s D] | | e e | D] e DD




246

3817-485 -0100

FI1G.141 MOTOR(DEPTH ADJUSTING)SYSTEM
21

N

KEY

TYPE OF MODEL
HJ5101

PART CODE DESCRIPTION REMARKS

o

(=2}
A=~
al=Xe
%

3805-282-006-00 [CASE,GEAR/WARM

V211-560-802-00 BOLT,S/M8X20/7T

3817-485-220-00 SHAFT,ADJUSTING

V600-150-620-30 BEARING,RB/6203SS

V600-150-620-20 BEARING,RB/6202SS

3680-207-003-00 WARM

V600-150-620-20 BEARING,RB/6202SS

(3|0 O (W N

V705-140-035-00 RING,SNAP/35 C

V411-260-016-00 WASHER,PL/M16

3817-485-210-01 ARM/MOTOR COMP 51

3817-485-006-00 BOLT/M10X40

V411-260-010-00 WASHER,PL/M10

V304-460-010-00 NUT/M10/7T

3817-485-200-21 BRACKET,MOTER 51

V211-660-802-50 BOLT,SP/M8X25/7T

V211-660-802-00 BOLT,SP/M8X20/7T

3891-485-200-00 FLANGE/MOTOR COMP

V211-560-801-60 BOLT,S/M8X16/7T

3891-485-001-00 SPACER/MOTOR

V211-560-802-50 BOLT,S/M8X25/7T

3891-485-300-00 MOTOR/ACK  ASSY

3852-485-056-00 COVER/MOTOR

3830-480-002-00 RUBBER BAND

V200-260-602-00 BOLT/M6X20

3853-485-001-10 COVER/SWITCH 51

3650-420-007-00 BOLT/SP/M6X16

3817-485-003-00 ROD/UPPER

3817-485-230-00 ROD

V304-260-012-00 NUT/M12

| K| K| k| k| K| k| K| K| k| k| K| X| k| K| k| k| K| k| k| K| K| k| K| ¥| k| K| %| k| X OWAR

N I B e ) e e T I YA o B 1 B | B B | Y [ ey B N =Y Y Y 1B 1 Y RS S R LS

V411-260-012-00 WASHER,PL/M12




FIG.141 MOTOR(DEPTH ADJUSTING)SYSTEM 247

L, 3 \
-L' 'ﬁw\ 11
®—29
28 \
- )f 1 \
89, =~
NN
3817-485-0100\ ™

S |TYPEOFMODEL| I | C
KEY PART CODE DESCRIPTION P [HJ5T01 T|O|R REMARKS
C | El6 clL|p
31 |V500-163-002-00 PIN,SPLIT/3X20 * 1
* 1

32 [1305-241-001-00 PIN,HAIR




248

FI1G.142 STAY(SENSOR/DEPTH ADJUSTING)SYSTEM

3401-486 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-486-210-

00

PLATE/SENSOR/HEAD

4512-106-005-

00

CAP/D6/YELLOW

3768-154-006-

00

COLLAR,CHANGE LEVER

V411-260-010-

00

WASHER,PL/M10

V304-260-010-

00

NUT/M10

3825-486-052-

00

LINK/SENSOR/ACK

3401-486-001-

00

LEVER/SENSOR/ACK

(3|0 O (W N

3659-205-002-

00

GRIP/04X12X50

3768-154-006-

00

COLLAR,CHANGE LEVER

3643-417-027-

00

WING,PLATE

V411-260-010-

00

WASHER,PL/M10

V304-260-010-

00

NUT/M10

3401-486-230-

00

STAY/SENSOR/HEA COMP

V363-260-008-

00

NUT/WASHER/M8

N | k| K| k| k| K| K| K| K| K| *| k| X F O W

[ I I NG T N B N I ey B I e T S T T




FI1G.143 CHAIN(SUPPLY)SYSTEM 249

3881-490 -0100

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | E16 clL|p
1 |3881-490-200-00 CHAIN/FEED/30X3 ASSY * 1
2 [3817-480-220-00 [LINK SET * 1
* 2

3 [3817-480-230-00 LINK/OFFSET SET




250 FIG.144 FRAME(SUPPLY)SYSTEM

3881-491A-0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION REMARKS

A= -
=~ Q

1

N=on

3817-491-200-22 FRAME/FEED COMP

V211-660-802-50 BOLT,SP/M8X25/7T

1425-621-004-00 HOLDER/JE/9-9

3650-106-006-00 BUSH/15X17X15

3881-491-530-20 RAIL/CHAIN COMP 51

3737-234-005-00 CAP/32

V211-661-002-00 BOLT,SP/M10X20/7T

(3|0 O [N

3752-152-007-00 WASHER

9 |V704-140-020-00 RING,SNAP/20 C

10 |3817-491-002-00 PIN/10X28

11 |V411-260-010-00 WASHER,PL/M10

12 |V500-163-002-00 PIN,SPLIT/3X20

13 13817-491-260-02 COVER,ROOT 51

14 |3650-420-007-00 BOLT/SP/M6X16

15 |V210-660-601-60 BOLT,SP/M6X16/7T

| K| K| k| K| K| k| K| K| k| K| K| *| ¥ ¥ F OO

LT I = I Y B Y Y B | B B B B L S 'S

16 13822-491-220-22 COVER,ROOT/UPPER 51




3822-492 -0100

FI1G.145 TENSION(SUPPLY)SYSTEM

251

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3822-492-200-11

ARM/TENSION/SUPPLY

N0 N

V411-260-014-00

WASHER,PL/M14

V500-163-002-50

IPIN,SPLIT/3X25

3822-492-001-01

SPROCKET,7,TENSION

51

V600-150-620-20

BEARING,RB/6202SS

V705-140-035-00

RING,SNAP/35 C

V704-140-015-00

RING,SNAP/15 C

2139-420-002-00

SPRING/HE080

© (00|30 O~ |W DD

3875-471-031-00

ROD/TENSION

V304-260-008-00

INUT/M8

==
=]

3817-492-004-01

PLATE

| K| K| k| K| K| X| ¥ ¥ ¥ X OV

e S I e s ) e e e e

51




252

3881-493 -0100

FIG.146 HOLDER(SUPPLY)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

3817-493-270-

01

PLATE/L/126X50 COMP

N=on

1725-103-004-

00

BOLT/SP/7

3881-493-210-

10

HOLDER/SPRING COMP

V704-140-015-

00

RING,SNAP/15 C

3817-493-005-

00

WASHER/15X23X01

3650-106-006-

00

BUSH/15X17X15

V211-660-802-

00

BOLT,SP/M8X20/7T

(3|0 O [N

3817-493-004-

00

SPRING/HC117

3680-493-009-

00

HOLDER,SPRING

3817-493-260-

00

ROD/OUTER

V411-260-016-

00

WASHER,PL/M16

3817-493-002-

00

SPRING/HC80

3817-493-200-

01

HOLDER/SUPPORT

51

3817-493-240-

00

ROD/SUPPORT/R

3817-493-250-

10

ROD

V411-260-012-

00

WASHER,PL/M12

V500-163-002-

00

PIN,SPLIT/3X20

1301-411-005-

00

PIN,HAIR

3881-493-001-

00

SPRING/SUPPLY

3676-711-009-

00

WASHER/09X18X03

[ I = e B Y B N N e R T e T e ) I I XY Y oY Y N VS

V211-560-802-

00

BOLT,S/M8X20/7T

H | k| K| X | k| k| K| k| K| X| k| K| k| K| K| X| K| ¥| %| k| X OOV R




F1G.147 GUIDE(SUPPLY)SYSTEM

3881-494A-0100

253

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
HJ5101

A= -

=R Q

REMARKS

1

3881-494-520-10

GUIDE/ROOT COMP

* * OV D

E16
1

N0 N

2

V211-660-801-60

BOLT,SP/M8X16/7T

3




254 FIG.148 CHAIN(SUPPLY/LOWER)SYSTEM

@14939

3881-495 -0100

TYPE OF MODEL

S 1| C|G
KEY PART CODE DESCRIPTION P [HI5701 T|O|R REMARKS
C E16 C|L |P
1 [3881-495-200-20 CHAIN/ROLLER/040X56 * !
2 /3670-530-240-00 LINK,OFFSET * 2
* 1

3 [3670-530-230-00 COUPLER




FI1G.149 FRAME(SUPPLY/LOWER)SYSTEM

— 144-6

3881-496 -0100

255

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-496-003-10

METAL/SUPPLY/LOWER

N0 N

V211-660-801-60

BOLT,SP/M8X16/7T

3881-496-001-00

SHAFT/TRANSFER/UPPER

V704-140-015-00

RING,SNAP/15 C

V600-150-600-20

BEARING,RB/6002SS

V705-140-032-00

RING,SNAP/32 C

3881-496-004-00

SPROCKET/6/REAR/LOWE

51

(3|0 O~ W DD

3600-702-023-00

KEY

3853-512-300-00

JOINT/UNIVERSAL SET

2132-419-231-00

BOOT

2132-419-232-00

RING

1650-263-222-00

IPIN

V704-140-025-00

RING,SNAP/25 C

3801-502-009-00

WIRE/050

3600-702-023-00

KEY

3881-496-002-00

SHAFT/TRANSFER/LOWER

V600-150-620-30

BEARING,RB/6203SS

V705-140-040-00

RING,SNAP/40 C

3881-496-005-10

SPROCKET/18

51

3600-702-023-00

KEY

V704-140-017-00

RING,SNAP/17 C

3881-496-240-00

STAY/TUBE COMP

3650-420-007-00

BOLT/SP/M6X16

3881-496-250-00

PLATE/COVER COMP

51

3650-420-007-00

BOLT/SP/M6X16

V361-260-006-00

NUT,WASHER/M6

3881-496-200-10

BASE/SUPPLY/LOWER

51

V211-660-802-00

BOLT,SP/M8X20/7T

3881-496-006-00

SPROCKET/18/LOOSE

51

V600-150-630-20

BEARING,RB/6302SS

K| K| K| k| k| K| K| K| K| k| k| K| N| K| K| k| K| K| N| k| K| K| K| K| X| X K| | *| F OVAR

e I I I T T Y B Y B B B B B B B e Y I B e O e I T Y Y e A e A e S




256

FIG.149 FRAME(SUPPLY/LOWER)SYSTEM

3881-496 -0100

o— 144-6

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31

V705-140-042-

00

RING,SNAP/42 C

1

32

V704-140-015-

00

RING,SNAP/15 C

33

3881-496-007-

00

SPROCKET/13/LOOSE

51

34

V600-150-600-

10

BEARING,RB/6001SS

35

V705-140-028-

00

RING,SNAP/28 C

36

V704-140-012-

00

RING,SNAP/12 C

37

3881-496-220-

00

ARM/TENSION COMP

51

38

3650-106-006-

00

BUSH/15X17X15

39

3881-496-011-

00

ROLLER/TENSION

51

40

V600-150-600-

10

BEARING,RB/6001SS

41

V705-140-028-

00

RING,SNAP/28 C

42

V704-140-012-

00

RING,SNAP/12 C

43

2139-420-002-

00

SPRING/HEO080

44

3875-471-031-

00

ROD/TENSION

45

V304-260-008-

00

NUT/M8

46

3881-496-009-

10

PLATE/SUPPLY/LOWER

51

47

V362-260-008-

00

NUT/WASHER/M8

| k| K| k| K| K| k| k| K| k| ®| X| k| k| X| k| X OWR

[ N N e L e e e e e e




FIG.150 CHAIN(HEAD/LH)SYSTEM 251

4
3840-501 -0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION HJ5T01 T|O|R REMARKS
E16 C|L|P
1

3840-501-200-10 LUG/HEAD/LH ASSY
2796-101-030-00 JOINT,PLANTING DRIVE
2149-202-018-00 CHAIN,OFFSET LINK
3676-521-001-10 TINE
3643-410-202-00 PIN,LUG

1
2
11
11

| k| ¥ k| X OV

O || [




258

3881-502 -0100

FIG.151 DRIVE(HEAD/LH)SYSTEM

A

S |TYyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION 2 HJEE,]%N z (L) 1; REMARKS

1 [3840-502-310-00 TUBE/HEAD/LH COMP * !

2 |V211-660-802-00 BOLT,SP/M8X20/7T * 3

3 |8817-502-004-00 COLLAR/44X48X63 * !

4 /13817-502-002-00 SHAFT,HEAD/LH/UPPER * !

5 |[V600-150-620-20 BEARING,RB/6202SS * 2

6 |[V705-140-035-00 RING,SNAP/35C * !

7 |3676-466-003-00 COLLAR/15X25X30 * !

8 |3853-502-006-00 SPROCKET/18/SPLINE * !

9 |V704-140-012-00 RING,SNAP/12 C * !

10 [3680-502-001-00 |COLLAR,DUST/HEAD * !

11 [3673-502-001-00 |COLLAR/15X19X16 * !

12 13825-504-260-01 STAY,HEAD/LH/LOWER * ! 51
13 |V211-660-802-50 BOLT,SP/M8X25/7T * 3




FI1G.152 CASE(HEAD/LH/UPPER)SYSTEM

20—

3840-503A-0100

259

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=R Q

REMARKS

3840

-503-300-00

CASE/HEAD/LH COMP

1

N0 N

V211

-660-802-00

BOLT,SP/M8X20/7T

3840

-503-310-01

COVER/HEAD/LH

V211

-260-807-00

BOLT,S/M8X70

3822

-503-001-01

STAY/CASE/UPPER

51

V211

-660-802-00

IBOLT,SP/M8X20/7T

V362

-260-008-00

NUT/WASHER/M8

(IO O~ W DD

3825

-503-220-00

TENSION,HEAD,LH

3825

-503-230-01

HOLDER/TENSION/LH

51

V362

-260-008-00

INUT/WASHER/M8

V211

-660-802-00

BOLT,SP/M8X20/7T

3840

-503-320-00

PLATE/HOLDER,RUBBER

V362

-260-008-00

INUT/WASHER/M8

3676

-723-006-00

GUIDE

3650

-502-003-00

WASHER,RUBBER

V211

-560-802-00

BOLT,S/M8X20/7T

3829

-503-001-00

SPRING/HC100

1305

-241-001-00

PIN,HAIR

V411

-260-012-00

WASHER,PL/M12

3817

-513-001-00

IPIN/M08X87

3673

-415-001-10

ROLLER RAISE-UP

3625

-151-001-00

WASHER

3560

-201-015-00

WASHER,BINDING SHAFT

3817

-401-001-00

INUT/MO8

3625

-512-001-00

SPROCKET, TENSION/18T

3746

-231-006-00

BEARING

4106

-102-026-00

RING,SNAP

3825

-503-004-00

IPIN/17X78

V704

-140-017-00

RING,SNAP/17 C

3817

-401-001-00

INUT/MO8

% | K| K| k| k| K| k| K| K| k| k| K| N| k| K| %| k| K| N| k| K| K| k| K| X| % K| ¥ *| FOVAR

T N I N R I T N e B e Y e B e N e e T I - T YA Y Y VA TR




260 FIG.153 CHAIN(HEAD/CENTER)SYSTEM

/ﬁﬁl Z 155-3
// I
& 2 T
£@% 1541

D ‘
Do ‘
L _
%%%V
Cldiaid,,

Ll oy, .

3822-505 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE51 1 5?1 z i) 11} REMARKS
1 /3822-505-200-10 LUG/HEAD/CENTER ASSY | * 1
2 [2796-101-030-00 JOINT,PLANTING DRIVE * 1
3 12149-202-018-00 CHAIN,OFFSET LINK * 2
4 |3667-501-001-10 TAIN * 6
5 [3643-410-202-00 PIN,LUG * 6




FIG.154 DRIVE(HEAD/CENTER)SYSTEM

261

1 13801-522-009-00 SPROCKET,16

3825-506 -0100
S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | Fi6 clL|p
* 1
*

2 |[V704-140-012-00 RING,SNAP/12 C 1




262 FIG.155 CASE(HEAD/CENTER)SYSTEM

3871-507 -0100

TYPE OF MODEL | 1
HJ5101 T

KEY PART CODE DESCRIPTION

=~ Q

REMARKS

o

(=2}

o)
N=on

3822-507-200-02 CASE/CENTER/LOWER

V362-260-008-00 NUT/WASHER/MS8

3840-507-210-12 COVER/HEAD/CENTER

V211-260-806-50 BOLT,S/M8X65

3650-502-200-21 TENSION,HEAD 51

3676-723-006-00 GUIDE

3822-507-003-00 PLATE,CHANGE RUBBER

(3|0 O™ [N

V362-260-008-00 NUT/WASHER/MS8

9 [3680-503-002-00 SPRING/HCO080

10 |3650-502-001-00 PIN,ROLLER/15X75.5

11 |3673-415-001-10 ROLLER RAISE-UP

12 |[4101-102-038-00 WASHER/24X9X3.2

13 |3560-201-015-00 WASHER,BINDING SHAFT

14 |3817-401-001-00 NUT/MO08

15 |3871-507-001-00 [PIN/60

16 |3871-507-002-00 HOSE/12X19X35

17 |3817-401-001-00 NUT/MO08

| k| K| k| k| K| %| k| K| K| k| K| X| *| K| K| *| FOWR

[ I B e I - T A = =Y RS RS A | S S R

18 |2500-326-017-00 NUT/FLANGE/M6




3822-511 -0100

FIG.156 CHAIN(HEAD/RH)SYSTEM

263

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

A= -

=oa

=R Q

REMARKS

3822

-511-

200-

10

LUG/HEAD/RH ASSY

E16
1

2796

-101-

030-

00

JOINT,PLANTING DRIVE

1

2149

-202-

018-

00

CHAIN,OFFSET LINK

2

3676

-521-

001-

10

TINE

| k| ¥ k| X OV

31

O || [

3643

-410-

202-

00

PIN,LUG

31




264

FIG.157 DRIVE(HEAD/RH)SYSTEM

3879-512 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P J5T01 T O |R REMARKS
C | E16 C|L|P
1 |3825-502-002-00 SPROCKET/17 * !
2 |V710-140-010-00 RING,SNAP/10 E * !




FIG.158 CASE(HEAD/RH)SYSTEM

4%71‘/

123-35
3881-513 -0100

265

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=R Q

REMARKS

3881-513-200-02

CASE/HEAD/RH COMP

N0 N

V211-660-802-00

BOLT,SP/M8X20/7T

3817-513-230-10

TENSION,HEAD,RH

3817-513-240-11

HOLDER/TENSION

51

V362-260-008-00

INUT/WASHER/M8

3817-513-002-00

SPRING/HC150

1301-411-005-00

PIN,HAIR

(IO O~ W DD

V411-260-012-00

WASHER,PL/M12

9 |[3817-513-001-00

IPIN/M08X87

10 |3673-415-001-10

ROLLER RAISE-UP

11 |3625-151-001-00

WASHER

12 |3560-201-015-00

WASHER,BINDING SHAFT

13 |3817-401-001-00

INUT/MO8

14 |3653-522-002-00

RUBBER,CUSHION

15 |[3650-502-003-00

WASHER,RUBBER

16 |V362-260-008-00

INUT/WASHER/M8

17 |13625-512-001-00

SPROCKET, TENSION/18T

18 |3746-231-006-00

BEARING

19 |4106-102-026-00

RING,SNAP

20 |3817-503-002-00

IPIN/17X75

21 |V704-140-017-00

RING,SNAP/17 C

22 13817-401-001-00

INUT/MO08

23 |3881-513-220-12

COVER/HEAD/RH COMP

51

24 13822-513-225-10

INSULATOR/HEAD

25 |V211-660-802-00

IBOLT,SP/M8X20/7T

26 13676-523-002-10

INSULATOR/LUG/HEAD

27 13822-513-240-31

COVER/HEAD/RH/LOWER

51

28 |V211-660-801-60

BOLT,SP/M8X16/7T

I e I I T e . T I T T T Y Y Y B YR YR N TR B R IS T |

29 12132-501-002-00

GROMMET

| K| k| k| K| K| k| K| H| k| K| X| k| k| %| %| K| K| k| K| K| K| K| X| X| k| ¥ *| FOVAR




266

3401-514 -0100

N

FIG.159 GUIDE(HEAD/RH)SYSTEM
/,’t’Tiz\ ™~

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A=~

jaleNe]

=~ Q

REMARKS

3401-514-200-

00

GUIDE/UPPER/REA COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

3879-401-001-

00

BOLT,SP/M8X25,7T

3833-514-001-

10

SPRING

3822-514-200-

22

COVER/UPPER/FRONT

51

V211-660-801-

60

BOLT,SP/M8X16/7T

3740-314-017-

00

WASHER,TENSION

(3|0 O [N

3650-420-007-

00

BOLT/SP/M6X16

3822-514-051-

02

COVER,GUIDE/SHEET/C

51

V360-260-006-

00

NUT/WASHER/M6

3801-236-002-

00

BOLT/M06X20

3401-514-210-

00

COVER/UPPER/REA COMP

3650-420-007-

00

BOLT/SP/M6X16

3401-514-220-

00

COVER/SIDE COMP

3650-420-007-

00

BOLT/SP/M6X16

V211-660-802-

00

BOLT,SP/M8X20/7T

3881-514-240-

02

GUIDE/HEAD/LOWE COMP

51

V211-660-802-

00

BOLT,SP/M8X20/7T

V362-260-008-

00

NUT/WASHER/M8

3881-514-001-

00

SPRING/HEAD/REAR

1725-103-004-

00

BOLT/SP/7

% k| K| K| k| k| k| k| K| X| k| K| K| k| K| X| X¥| k| X| k| X OWR

[ e B ey B | R e N e L I e - S ST Y A 1y




FI1G.160 GUIDE(HEAD/RH/PROTECTOR)SYSTEM

267

\\
--/__/
159-9

3871-514 -0100
S [TYPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P [HJ5701 T| O|R REMARKS
C | Fi6 clL|p

1 |3817-838-008-00 PROTECTOR/340 * 1




268 FIG.161 TRANSFER SYSTEM

3401-530 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3401-530-210-00 HOLDER/TRANSFER COMP

3746-172-013-00 BAND,HARNESS

V211-660-802-50 BOLT,SP/M8X25/7T

3829-530-220-00 STAY,JOINT

3401-530-220-00 GUIDE/SAFETY COMP

7830-602-003-00 KNOB/12X60

1395-710-004-00 CLUTCH SPRING

(3|0 O (W N

3881-530-006-00 PIN/12X72

9 /13610-440-018-00 WASHER

10 |V500-163-002-00 PIN,SPLIT/3X20

11 |3401-530-230-00 BAR/TRANSFER/5 COMP

12 |'V363-260-008-00 NUT/WASHER/MS8

13 |3401-530-002-00 RUBBER/GUIDE/TRANSFE

14 |3401-530-004-00 PLATE/GUIDE/LOWER

15 |V361-260-006-00 NUT,WASHER/M6

16 |3401-530-003-00 PLATE/RUBBER/SUPPORT

17 |V361-260-006-00 NUT,WASHER/M6

18 |3881-530-002-00 PLATE/SPRING/TRANSFE

19 13817-530-002-00 PLATE,SPRING

20 |[V211-660-802-00 BOLT,SP/M8X20/7T

21 |3401-530-006-00 PLATE/Z/41X106

22 |V211-660-802-00 BOLT,SP/M8X20/7T

23 |3881-530-240-10 GUIDE/ROOT/REAR COMP 51

24 |[V211-660-802-00 BOLT,SP/M8X20/7T

25 |3401-530-005-00 GUIDE/RUBBER/SIDE/5

26 |[3881-530-008-00 PLATE/1/20X70

% | k| K| K| k| K| k| k| K| X | k| k| K| k| X| X| k| K| K| k| K| X| k| K| % | k| F OV

[ I B I N I B I | e L | I N I e i N Y B e B e e e e e e

27 |V361-260-006-00 NUT,WASHER/M6




FI1G.162 PULLEY(INPUT)SYSTEM

Q—.b.
&— w

3881-540 -0100

269

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g (B l; REMARKS
1 |3881-540-200-00 PULLEY/VC208 COMP * 1
2 13625-151-001-00 WASHER * 1
3 |V401-160-012-00 WASHER,SP/M12 * 1
4 |V304-260-012-00 NUT/M12 * 1




270

FI1G.163 CASE(INPUT)SYSTEM

3881-541 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3881-541-001-

00

SHAFT/INPUT/5

V600-110-630-

30

BEARING,RB/6303

V705-140-047-

00

RING,SNAP/47 C

3600-171-205-

00

SHUTTER,OIL

2508-210-002-

00

SEAL,OIL

3822-541-005-

00

GEAR,BEVEL,14,52

1388-202-002-

00

COLLAR/17X25X20

(3|0 O (W N

V600-110-620-

30

BEARING,RB/6203

3822-541-003-

00

GEAR/BEVEL/13/70

V704-140-014-

00

RING,SNAP/14 C

3824-541-051-

01

CASE/UPPER/5

51

7955-201-026-

00

PLUG,DRAIN (1/4)

3560-102-029-

10

PLUG, OIL FILLER

V706-140-075-

00

RING,SNAP/S75

3640-547-007-

00

PLUG,CAP/62X6

k| K| K| k| K| K| k| K| K| k| K| X| %] k| F| F O W

e S e e e e e e e e e e e e

V707-140-062-

00

RING,SNAP/R62




FI1G.164 METAL(SUPPLY)SYSTEM 21

3822-542 -0100

TYPE OF MODEL

HJ5101

E16
1

KEY PART CODE DESCRIPTION REMARKS

3817-542-002-11 METAL/SUPPLY
V600-150-620-20 BEARING,RB/62025S
V705-140-035-00 RING,SNAP/35 C
V211-560-802-00 BOLT,S/M8X20/7T
3817-542-001-20 SHAFT/FRAME/REAR
3817-542-004-11 SPROCKET
V704-140-017-00 RING,SNAP/17 C
V744-120-300-70 SEAL,OIL/TC20307
9 |V600-150-620-30 BEARING,RB/6203SS
10 |V705-140-040-00 RING,SNAP/40 C

11 |3600-702-023-00 KEY

12 |3822-542-001-00 GEAR/BEVEL/46/65
13 |V704-140-015-00 RING,SNAP/15C

14 |3817-542-006-00 COLLAR/44X48X68

A -
=R Q

51

(3|0 U~ W DD

N k| K| K| k| K| K| k| K| K| *| F| X F OO

e e e e e e e e e N




272

3881-544 -0100

FIG.165 FRAME(REAR)SYSTEM

U

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

=~ Q

REMARKS

3822-544-002-

01

FRAME/REAR/5

N=on

V523-100-801-

80

PIN,ST,B/8X18

V201-361-203-

50

BOLT/M12X35/7T

V401-160-012-

00

WASHER,SP/M12

3822-544-001-

01

CASE/FRAME/REAR/5

51

V523-100-801-

80

PIN,ST,B/8X18

V201-361-203-

50

BOLT/M12X35/7T

(3|0 O [N

V401-160-012-

00

WASHER,SP/M12

3840-544-001-

00

SHAFT/FRAME/REAR

V600-150-620-

40

BEARING,RB/6204SS

V744-120-400-

80

SEAL,OIL/TC20408

3825-544-006-

00

GEAR/BEVEL/27/88

V704-140-017-

00

RING,SNAP/17 C

3825-544-005

-00

GEAR/BEVEL/14/81

37560-231-013-

00

KEY,SPROCKET

V720-102-401-

80

O-RING/1A,P18

3824-544-500-

01

BRACKET COMP

51

3679-302-012-

00

BOLT/S/M12X

3824-353-500-

10

PIN/CYLINDER COMP

V211-560-802-

00

BOLT,S/M8X20/7T

3822-544-200-

00

TUBE,REAR FRAME

51

V211-661-002-

00

BOLT,SP/M10X20/7T

Sk K| | K| K| X k| K| N k| K| K| k| K| K| k| K| X| *| k| X| * O W

S I Y I Y I 1 Y B B e < I I I 1




FI1G.166 CASE(GEAR/ROOT/RH)SYSTEM 213

3401-545 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

A -
=R Q

—
(=2}

N0 N

3822-545-001-01 CASE/ROOT/RH/5
1425-621-004-00 HOLDER/JE/9-9
V211-660-802-50 BOLT,SP/M8X25/7T
V600-150-620-30 BEARING,RB/6203SS
V705-140-040-00 RING,SNAP/40 C
3840-545-001-00 SHAFT/ROOT/RH/5
V600-150-620-40 BEARING,RB/6204SS
3817-545-004-10 GEAR,BEVEL/16/4

9 /3840-545-003-00 COLLAR/20X25X24
10 |V600-150-620-60 BEARING,RB/6206SS
11 |3840-545-002-00 GEAR/BEVEL/29/81
12 |V704-140-017-00 RING,SNAP/17 C

13 |3824-545-001-00 SHAFT,ADJUST

14 |'V600-150-600-30 BEARING,RB/6003SS
15 |3817-545-007-10 GEAR,BEVEL/16/4
16 |V704-140-015-00 RING,SNAP/15C

17 |V600-150-620-30 BEARING,RB/6203SS
18 |3817-545-008-10 GEAR,BEVEL/14/6
19 |V704-140-015-00 RING,SNAP/15C

20 |V705-140-040-00 RING,SNAP/40 C

21 |3817-545-002-11 METAL/SWIVEL

22 |V720-103-505-00 |O-RING/1A,P50

23 |V200-360-601-60 BOLT/M6X16/7T

24 13817-545-010-00 PLATE/1/19X58

25 |13817-545-011-00 PLATE,STOPPER
26 13817-545-012-00 SHIM/19X62X0.3

27 |V211-560-802-50 BOLT,S/M8X25/7T
28 13401-545-002-00 SHAFT/ADJUST/FINAL
29 |V600-150-620-20 BEARING,RB/6202SS
30 |[3817-545-008-10 GEAR,BEVEL/14/6

(IO U~ W DD

51

% | K| N k| k| K| k| K| K| k| k| K| N| K| K| k| K| K| N| k| K| K| k| K| X| ¥ ¥ | *| FOVAR

e e S e B e I e el B e R . el R e e R e B e e T B e I el T e el T e A e e O e R O S




24 FI1G.166 CASE(GEAR/ROOT/RH)SYSTEM

?‘x 1

3401-545 -0100

TYPE OF MODEL

1|/C |G
KEY PART CODE DESCRIPTION HU5T01 T| 0 |R REMARKS
E16 C|L |P
1

31 |[V600-150-630-30 BEARING,RB/6303SS

| O ®»

32 |V705-140-047-00 RING,SNAP/47 C !




FIG.167 CASE(GEAR/LOWER)SYSTEM

275

3401-547 -0100

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-547-001-00

CASE/GEAR/LH/5

V523-100-801-80

IPIN,ST,B/8X18

V211-561-003-00

BOLT,S/M10X30/7T

7955-201-026-00

PLUG,DRAIN (1/4)

3680-105-018-00

BOLT,FRANGE/M8X16

V720-101-900-80

O-RING/1A,P8

3822-547-001-01

CASE/GEAR/CENTER

51

(3|0 O~ WD

V523-100-801-80

IPIN,ST,B/8X18

9 |[3817-485-006-00

BOLT/M10X40

10 |V401-160-010-00

WASHER,SP/M10

11 /1340-211-

005-10

CAP,OIL

12 13401-547-

200-00

TUBE/GEAR/RH COMP

13 |3840-547-

002-00

SHAFT/LOWER/LH/5/J

14 |V600-110-630-40

BEARING,RB/6304

15 |V600-150-630-30

BEARING,RB/6303SS

16 |3825-547-

014-00

BUSH/17X27X44

17 |[V705-140-052-00

RING,SNAP/52 C

18 |3881-547-

003-00

SHAFT/LOWER/RH/5

19 |3680-547-

004-00

COLLAR,CUPLING

20 |V600-150-630-30

BEARING,RB/6303SS

21 |V744-120-

350-70

SEAL,OIL/TC20357

22 |V600-150-620-30

BEARING,RB/6203SS

23 |3822-541-

005-00

GEAR,BEVEL,14,52

24 |3817-547-

004-10

GEAR,BEVEL/17

25 |3829-547-

011-00

GEAR,BEVEL/16

26 |V704-140-014-00

RING,SNAP/14 C

27 13825-547-005-20

CASE/GEAR/CRANK

28 |V211-561-003-00

BOLT,S/M10X30/7T

29 13825-547-013-10

SHAFT/CRANK

30 |[V600-150-630-30

BEARING,RB/6303SS

K| K| K| k| k| K| %| k| K| k| | K| k| k| K| %| K| K| X| k| K| K| k| K| X| % K| | ¥ FOVR

T N I I N T N I N e N e L e e R e B e e e I e e R I e I S I N e e I e B o I N I




276

FI1G.167 CASE(GEAR/LOWER)SYSTEM

3401-547 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
2

A=~

jaleNe]

=~ Q

REMARKS

31

V600-110-620-40

BEARING,RB/6204

32

3829-547-012-00

GEAR,BEVEL/18

33

V705-140-047-00

RING,SNAP/47 C

34

V744-120-470-70

SEAL,OIL/TC20477

35

3801-432-222-00

COLLAR,DUST/TOOTH

36

V523-100-801-80

PIN,ST,B/8X18

37

3825-547-006-01

CRANK/KNIFE/LH

51

38

3825-547-007-01

CRANK/KNIFE/RH

51

39

3750-251-023-00

KEY,DRIVE SHAFT

40

3676-547-021-00

BOLT,M10X55

41

V304-460-010-00

NUT/M10/7T

42

V305-460-010-00

NUT/M10/7T

43

3881-547-004-00

WEIGHT/KNIFE

44

V211-561-002-50

BOLT,S/M10X25/7T

$ | k| K| K| k| k| K| k| K| X| %*| k| ¥ F O W

BN DN N NN | ) N NN N N




FIG.168 CASE(GEAR/SIDE/SYNCHRONIZE)SYSTEM(1/2)

30-PLEASE SEE 2/2 PAGE

3881-548 -0100

277

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=R Q

REMARKS

3817-548-001-11

CASE(GEAR/ROOT)

N0 N

V523-100-801-80

IPIN,ST,B/8X18

V211-661-002-50

BOLT,SP/M10X25/7T

V211-661-003-00

BOLT,SP/M10X30/7T

3829-548-200-00

TUBE/REAR/SYNCHRO

51

V211-560-802-00

BOLT,S/M8X20/7T

3676-441-003-00

INSULATOR/HEAD

(IO O~ W DD

V361-260-006-00

NUT,WASHER/M6

9 135660-503-302-00

WASHER,WIRE TENSION

10 |3829-548-002-00

SHAFT/REAR/LH/SYNCHR

11 |V600-150-630-40

BEARING,RB/6304SS

12 |3817-548-009-00

BUSH/17X27X17

13 |V705-140-052-00

RING,SNAP/52 C

14 |V744-117-400-80

SEAL,OIL/TC17408

15 |V600-150-600-30

BEARING,RB/6003SS

16 |V744-117-350-70

SEAL,OIL/TC17357

17 |V600-150-620-30

BEARING,RB/6203SS

18 |3817-548-004-00

GEAR,BEVEL,14,77

19 |3750-251-023-00

KEY,DRIVE SHAFT

20 |V720-102-401-60

O-RING/1A,P16

21 |3817-548-010-10

GEAR,BEVEL/23

22 13881-548-001-00

GEAR/BEVEL/23

23 |V704-140-014-00

RING,SNAP/14 C

24 13881-548-200-00

SHAFT/INPUT COMP

25 |V600-110-620-20

BEARING,RB/6202

26 |V600-110-600-60

BEARING,RB/6006

27 |V707-140-055-00

RING,SNAP/R55

28 13642-172-004-00

SHUTTER,OIL(30)

29 |V744-135-550-80

SEAL,OIL/TC35558

30 |3829-548-013-10

CASE/ROOT/LH/J

N | K| N k| K| K| k| K| | ®| k| K| N| K| K| %| k| K| N| K| K| K| k| K| X| ¥ K| k| ¥ FOVR

e e e e B e I O e O e e e el e B e e . T e e B e R e e R e R S I T T

51




278

FI1G.168 CASE(GEAR/SIDE/SYNCHRONIZE)SYSTEM(2/2)

3881-548 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31

V211-660-803-00

BOLT,SP/M8X30/7T

3

32

V523-100-801-80

PIN,ST,B/8X18

33

3817-548-005-00

SHAFT,FEEDING

34

V600-150-630-40

BEARING,RB/6304SS

35

V705-140-052-00

RING,SNAP/52 C

36

3817-548-006-00

GEAR,BEVEL,31,77

37

V704-140-017-00

RING,SNAP/17 C

38

3817-547-004-10

GEAR,BEVEL/17

39

V704-140-017-00

RING,SNAP/17 C

40

3817-548-007-40

SHAFT/HEAD/LH

41

V600-150-630-30

BEARING,RB/6303SS

42

V600-150-630-40

BEARING,RB/6304SS

43

V705-140-052-00

RING,SNAP/52 C

44

3817-548-010-10

GEAR,BEVEL/23

45

V704-140-014-00

RING,SNAP/14 C

46

3817-548-008-01

PLATE/COVER

51

47

V211-560-801-60

BOLT,S/M8X16/7T

| k| K| k| K| K| k| k| K| K| K| K| k| k| X| k| FOTWR

N N e T e e e e e e e e




FIG.169 CASE(GEAR/UPPER/SYNCHRONIZE)SYSTEM 279

3881-549 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION HI5T01 T|O|R REMARKS
E16 C|L P
1 [3822-549-200-01 TUBE/UPPER/LH COMP 51
2 |[V211-660-802-00 BOLT,SP/M8X20/7T
3 [3801-549-009-01 CASE(GEAR/UPPER/RH) 51
4 (3822-549-220-01 TUBE/UPPER/CENTER 51
5 |V211-660-802-00 BOLT,SP/M8X20/7T
6 13822-549-003-01 CASE/GEAR/UPPER 51
7 13822-549-230-01 TUBE/UPPER/RH COMP 51
8 |V211-660-802-00 BOLT,SP/M8X20/7T
9 ([V211-660-802-50 BOLT,SP/M8X25/7T
10 |13801-549-009-01 [CASE(GEAR/UPPER/RH) 51

11 |3625-701-003-00 CAP,BLANK/52

12 |3829-549-001-00 ICASE/SYNCHRONIZE

13 |V211-560-802-00 BOLT,S/M8X20/7T

14 |7955-201-026-00 PLUG,DRAIN (1/4)

15 |3680-105-018-00 BOLT,FRANGE/M8X16

16 |V720-101-900-80 O-RING/1A,P8

17 |83560-102-029-10 PLUG, OIL FILLER

18 |3840-549-002-00 SHAFT/UPPER/LH/5

19 |3822-549-002-10 SHAFT/UPPER/RH/5

20 [3676-466-003-00 COLLAR/15X25X30

21 |V600-150-620-20 BEARING,RB/6202SS

22 1V600-150-630-30 BEARING,RB/6303SS

23 |V705-140-047-00 RING,SNAP/47 C

24 13676-548-016-20 GEAR/BEVEL/15/17

25 |V704-140-014-00 RING,SNAP/14 C

26 [3676-548-016-20 GEAR/BEVEL/15/17

27 |V720-102-401-40 O-RING/1A,P14

28 |3676-502-005-20 GEAR/BEVEL/15/KEY17

29 13750-251-023-00 KEY,DRIVE SHAFT

K| K| K| k| k| K| K| K| X N| k| K| N| k| K| K| k| K| N| k| K| | k| K| X| % K| X| *| FOVAR

e I I S I Y Y O NS N B N B e e e A G s I S e B e I e T N T o I Y e I T I I

30 |3829-549-005-00 GEAR/SPUR/33




280 FIG.169 CASE(GEAR/UPPER/SYNCHRONIZE)SYSTEM

3881-549 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

o~
ali=Neo!
=~ Q

REMARKS

m
—
(=2

31 [3829-549-003-00 SHAFT/OUTPUT

32 |V600-150-620-30 BEARING,RB/6203SS

33 [3829-549-004-00 GEAR/SPUR/15

34 |[V600-150-600-50 BEARING,RB/6005SS

35 |3740-123-005-00 SHUTTER(25),0IL

36 |[3829-549-002-00 COVER/SYNCHRO

37 |V211-660-803-50 BOLT,SP/M8X35/7T

38 |V705-140-047-00 RING,SNAP/47 C

k| k| % k| % % % ¥ X OW®WR

L T V=, (=Y =Y IS B R

39 |V744-130-470-80 SEAL,OIL/TC30478




FIG.170 SYNCHRONIZATION SYSTEM(1/2)

3881-550 -0100

~
4

43
4

RN

25

112
5

i

~_

oLl

1213
él 14

281

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL
HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881

-550-300-00

PULLEY/SYNCHRONIZER

3881

-550-301-00

KEY/07X07X20

3881

-550-302-00

SEAL/DUST/37X47X4

V600

-150-601-00

BEARING,RB/6010SS

3881

-550-304-00

CAM/CONTROL

3881

-550-305-00

PULLEY/SIEVE/SLIDE

3881

-550-306-00

PULLEY/SIEVE/FIXED/D

(IO O~ W DD

3829

-550-011-20

BELT,VS

3768

-111-037-10

KEY

3650

-106-002-00

WASHER/25X42X2

3805

-701-018-10

WASHER(13X34X05)

V401

-160-012-00

WASHER,SP/M12

V304

-260-012-00

INUT/M12

V305

-260-012-00

INUT/M12

3829

-550-005-00

BRACKET/ROLLER/LOWER

V211

-660-802-50

BOLT,SP/M8X25/7T

3829

-550-003-00

IPIN/10X23

V600

-150-600-00

BEARING,RB/6000SS

3676

-711-006-00

WASHER/09X18

3829

-550-004-00

BRACKET/ROLLER/UPPER

V211

-660-803-50

BOLT,SP/M8X35/7T

V600

-150-600-60

BEARING,RB/6006SS

V707

-140-055-00

RING,SNAP/R55

3829

-550-001-00

HUB/20X30X18

3829

-550-003-00

IPIN/10X23

V600

-150-600-00

BEARING,RB/6000SS

3676

-711-006-00

WASHER/09X18

3829

-550-200-10

ARM/SYNCHRO COMP

3829

-550-098-00

IPIN/08X36

V401

-160-008-00

WASHER,SP/M8

% | K| K| k| K| K| k| K| K| k| k| K| %| k| K| K| K| ¥ N| k| K| K| k| K| X| % K| ¥| *| FOVAR

b= b e DDl D] DO k| | | D] = DO DD DO DO | DD DD DO DO M| DD | DD DD DO DN W DD




282 FIG.170 SYNCHRONIZATION SYSTEM(2/2)
31~40-PLEASE SEE 1/2 PAGE

3881-550 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

31 [V305-260-008-00 NUT/MS8

32 |V411-260-008-00 WASHER,PL/M8

33 [1301-411-005-00 PIN,HAIR

34 [3829-550-210-10 STAY/SYNCHRO COMP

356 [3829-550-098-00 PIN/0O8X36

36 |V401-160-008-00 WASHER,SP/M8

37 |[V305-260-008-00 NUT/MS8

38 |V411-260-008-00 WASHER,PL/M8

39 /11301-411-005-00 PIN,HAIR

40 |V304-260-012-00 NUT/M12

41 [3829-550-220-10 ARM/TENSION/SYNCHRO

42 |1V600-150-600-60 BEARING,RB/6006SS

43 |V707-140-055-00 RING,SNAP/R55

44 [3829-550-002-00 HUB/20X30X36

45 |V704-140-030-00 RING,SNAP/30 C

46 |2144-121-002-00 PULLEY/FT/60X54

47 |[V704-140-015-00 RING,SNAP/15C

48 13829-550-006-10 SPRING/HE149

49 |3805-461-002-00 ROD/TENSION/08X1

50 [V304-260-008-00 NUT/MS8

51 [3881-550-240-10 STAY/UPPER COMP

52 |V211-660-802-00 BOLT,SP/M8X20/7T

53 |3881-550-210-10 COVER/SYNCHRONIZER

54 |[V211-660-801-60 BOLT,SP/M8X16/7T

55 |3829-550-099-00 STAY,TENSION

56 |V211-660-802-50 BOLT,SP/M8X25/7T

% | k| k| K| k| K| k| k| K| X | k| k| k| k| K| X| k| K| K| K| K| X| X| %| ¥| *| F OV

[ I e I L s T e I B Y B S B e By B B I N I N B Y B N e e e N e T e e e R

57 |V362-260-008-00 NUT/WASHER/MS8




3829-551 -0100

FIG.171 LEVER(CHANGE)SYSTEM

283

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3829-551-300-10

BASE/MOTOR  ASSY

2149-201-331-00

BUSH/15X18X15

V211-660-802-00

BOLT,SP/M8X20/7T

3829-551-001-00

PLATE/MOTOR

3817-306-300-00

MOTOR

V401-160-005-00

WASHER,SP/M5

V200-260-501-60

BOLT/M5X16

(IO O~ W DD

V211-560-801-60

BOLT,S/M8X16/7T

9 [3829-551-210-00

GEAR/SPUR/90 COMP

10 |V704-140-015-00

RING,SNAP/15 C

11 |3829-551-220-00

COVER/MOTOR COMP

12 |V211-660-802-00

IBOLT,SP/M8X20/7T

13 |3829-551-002-00

COVER/MOTOR/REAR

14 |V211-660-801-60

BOLT,SP/M8X16/7T

15 |3814-225-210-00

ROD/120 COMP

16 |1560-695-021-00

JOINT BALL MOSRH

17 |V304-260-008-00

INUT/M8

18 |1560-695-022-00

JOINT BALL M0OSLH

19 |15660-132-007-30

INUT/LH/MO08

20 |V363-260-008-00

NUT/WASHER/M8

Nl k| K| %] k| K| k| K| K| X k| K| K| K| K| K| *| ¥ | * O

I I Y e I e T e O e e T S T RS Y R ST YR




284 FIG.172 FRAME(FRONT)SYSTEM

231-3

3401-560 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

m
—
(=2

3401-560-200-20 FRAME/FRONT/5 COMP

3881-560-001-00 BUSH/16X18X15

V211-661-003-00 BOLT,SP/M10X30/7T

1432-621-011-00 |CAP,BLANK/M16

3896-590-500-00 CASTER/OPEN ASSY

3825-590-510-01 BRACKET/OPEN COMP 51

1728-504-003-00 PIN/15X58

(3|0 O (W N

3817-461-001-00 ROLLER,70

9 13825-590-052-00 |[COLLAR/16X25X11

10 |3801-522-010-00 WASHER/16X30X03

11 |V500-163-002-50 PIN,SPLIT/3X25

12 |1342-402-006-00 BAND,WIRE/250

13 |3401-590-001-00 PLATE/U/98X120

14 |V211-360-802-00 BOLT,SP/M8X20

15 |3890-560-001-01 TUBE/135 51

| K| K| k| K| K| k| K| K| k| K| K| %] k| F| F O W

DNl DN | = NN R N N N DN = 0o N

16 |1673-525-002-30 LINKPIN




FIG.173 FRAME(CONNECTING)SYSTEM

3401-562A-0100

285

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-562-230-20

TUBE/COMBINE COMP

N0 N

V211-660-802-00

BOLT,SP/M8X20/7T

3825-562-001-00

BOLT/S/M10X25

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER,PL/M10

3401-562-240-00

FRAME/UPPER/5/CABIN

V211-660-802-00

BOLT,SP/M8X20/7T

3401-562-210-00

FRAME/SIDE/5 COMP

© (00|30 O~ W DD

V211-660-802-00

BOLT,SP/M8X20/7T

| K| N k| K| X % ¥ X O

I I U U NN N




286 FIG.174 COVER(UPPER)SYSTEM

3881-570A-0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE51 1 5?1 z i) 11} REMARKS
1 [3881-570-310-00 COVER/UPPER/5/S COMP * ! 7F
2 |[V211-660-801-60 BOLT,SP/M8X16/7T * 5
3 /3822-570-051-00 SEAT/SILENT * 1
4 |3824-570-002-00 GUIDE/SEAT/SILENT/C * 1




FIG.17S COVER(SIDE/LH/SYNCHRONIZE)SYSTEM

3891-571A-0100

287

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3891

-571-001-10

COVER/LH/UPPER/YELLO

3888

-571-002-00

PROTECTOR/450

3891

-841-300-00

HANDLE ASSY

3891

-571-002-00

COVER/LH/LOWER/YELLO

3879

-401-001-00

BOLT,SP/M8X25,7T

3560

-201-015-00

WASHER,BINDING SHAFT

3817

-401-001-00

INUT/MO08

(IO O~ W DD

3881

-571-220-10

STAY/LH/UPPER COMP

V211

-660-802-00

BOLT,SP/M8X20/7T

1544

-616-011-00

RUBBER,CUSHION

1376

-402-003-00

BAND,WIRE/140

3851

-571-210-01

STAY/LH/LOWER COMP

51

V211

-660-802-00

IBOLT,SP/M8X20/7T

V363

-260-008-00

NUT/WASHER/M8

3857

-571-210-11

STAY/FRONT/LH

N | K| N k| K| K| K| K| K| k| K| K| %] ¥ F| * O

L I I I I B YR B U BN B B N ey

51

V363

-260-008-00

INUT/WASHER/M8




288

3881-5

72A-0100

FI1G.176 COVER(SIDE/RH)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3891-572-001-

00

COVER/RH/UPPER/YELLO

1

3891-841-300-

00

HANDLE ASSY

3891-572-002-

00

COVER/RH/LOWER/YELLO

3879-401-001-

00

BOLT,SP/M8X25,7T

3560-201-015-

00

WASHER,BINDING SHAFT

3817-401-001-

00

NUT/MO08

3857-572-220-

11

STAY/UPPER/RH

51

(3|0 O [N

V211-660-802-

00

BOLT,SP/M8X20/7T

1544-616-011-

00

RUBBER,CUSHION

1421-602-005-

10

CUSHION,B/ RUBBER

V304-260-008-

00

NUT/MS8

1376-402-003-

00

BAND,WIRE/140

3857-65672-210-

11

STAY/FRONT/RH

51

V363-260-008-

00

NUT/WASHER/M8

3881-572-200-

00

STAY/RH/LOWER/5 COMP

V211-660-802-

00

BOLT,SP/M8X20/7T

V363-260-008-

00

NUT/WASHER/M8

| k| K| k| %| K| k| k| K| k| K| K| | k| X| *| X OWR

L N I I N e e A e I I I N N N S RN




FIG.177 STAY(LIGHT/HORN)SYSTEM

3880-573 -0100

“%—169-9

289

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

=R Q

REMARKS

3853-573-240-00

STAY/LAMP  COMP

3853-573-001-00

BRACKET

3650-420-007-00

BOLT/SP/M6X16

3880-573-210-00

STAY/HORN/COCK COMP

51

O |0

V211-660-802-00

IBOLT,SP/M8X20/7T

*| k| %| k| XFOT R

1
2
1
2




290 FIG.178 COVER(DUST/FRONT)SYSTEM

3401-575A-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A=~
al=Xe

G
R REMARKS
P

m
—
(=2

3881-575-001-20 COVER/DUST/FRONT/5

3881-575-003-00 PROTECTOR/840

3653-206-004-10 SCREW/8X20

3801-575-013-10 WASHER/09X30X02

3653-206-007-00 WASHER

3653-206-004-10 SCREW/8X20

3801-575-013-10 WASHER/09X30X02

(3|0 O (W N

3653-206-007-00 WASHER

9 13817-401-001-00 NUT/MO8

10 |3879-401-001-00 BOLT,SP/M8X25,7T

11 |3653-206-007-00 WASHER

12 |3817-401-001-00 NUT/MO08

13 13653-206-004-10 SCREW/8X20

14 13801-575-013-10 WASHER/09X30X02

15 |3653-206-007-00 WASHER

16 |3880-575-250-10 STAY/COVER/LH COMP

17 13824-233-016-10 INSULATOR/20X210

18 13650-420-007-00 BOLT/SP/M6X16

19 13888-575-260-20 LAMP/WORKING/LH ASSY

20 |3888-575-261-00 BULB/HALOGEN/12V/55W

21 |3888-575-280-20 LAMP/WORKING/RH ASSY

22 |3888-575-261-00 BULB/HALOGEN/12V/55W

23 [2500-326-017-00 NUT/FLANGE/M6

24 |[V210-660-602-00 BOLT,SP/M6X20/7T

25 [3653-206-007-00 WASHER

26 |3881-575-210-12 STAY/LIGHT/5 COMP 51

27 |1725-103-004-00 BOLT/SP/7

28 |3888-575-007-00 PLATE/L/32X50 51

29 |1725-103-004-00 BOLT/SP/7

| k| K| k| k| K| k| k| X k| k| K| X| k| K| K| k| K| %| k| K| k| k| K| K| %| K| k| *| X OV

e I I N o e N N = e e e e e e B e e I T I S FO Y (Y e S Y S S B T S

30 [3888-575-220-10 PLATE/LH/COMBIN COMP 51




FIG.178 COVER(DUST/FRONT)SYSTEM

3401-575A-0100

291

KEY

PART CODE

DESCRIPTION

* O~ »

TYPE OF MODEL

HJ5101
E16
1

REMARKS

31

V211-660-802-00

BOLT,SP/M8X20/7T




292 FIG.179 LUBRICATION TANK SYSTEM(1/2)

123-35

3401-580 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3817-580-003-00 TANK,OIL

3817-580-002-00 CAP/OIL

3640-260-200-30 BATTERYSTAY COMP

3817-580-006-00 HOSE/TANK

3801-580-002-00 JOINT/I/06-10

3817-580-004-00 HOSE/600

3817-580-200-00 PUMP/OIL

(3|0 O (W N

V210-360-601-60 BOLT,SP/M6X16

9 13829-580-002-00 CLAMP/WORM/08-12

10 |3853-581-001-10 HOSE/06X10X640

11 |3829-580-002-00 CLAMP/WORM/08-12

12 13801-580-200-10 COCK

13 |'V210-360-601-00 BOLT,SP/M6X10

14 13853-581-002-00 HOSE/06X10X200

15 |3829-580-002-00 CLAMP/WORM/08-12

16 |3801-580-200-10 COCK

17 |V210-360-601-00 BOLT,SP/M6X10

18 13881-581-001-00 HOSE/06X10X1070

19 13829-580-002-00 CLAMP/WORM/08-12

20 |J062-111-120-00 |CLIP/HOSE/11.1-12.0

21 |3853-580-016-00 JOINTT/2

22 |3853-581-004-00 HOSE/06X10X280

23 |J062-111-120-00 CLIP/HOSE/11.1-12.0

24 [3853-580-015-00 JOINTT/1

25 |3853-581-043-10 HOSE/06X10X180

26 [3829-580-002-00 CLAMP/WORM/08-12

27 |J062-111-120-00 |CLIP/HOSE/11.1-12.0

28 |3853-580-017-00 JOINTT/3

29 |3881-581-001-00 HOSE/06X10X1070

| K| K| k| k| K| k| k| K| k| k| K| %| k| K| k| k| K| N| k| K| k| k| K| X| k| K| ¥| *| X OW R

e N e e e L e e e B I e I T T S Y 1S Y Y B 1 S Y B S S T S S

30 [J062-111-120-00 CLIP/HOSE/11.1-12.0




FIG.179 LUBRICATION TANK SYSTEM(2/2) 293
31~41-PLEASE SEE 1/2 PAGE

60
61
59
58 A&,Q
boB 181-28

S

>

3401-580 -0100

TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION HJ5T01 T|O|R REMARKS
E16 C|L|P

31 |[3853-580-017-00 JOINTT/3

32 |3853-581-007-00 HOSE/06X10X490

33 |J062-111-120-00 CLIP/HOSE/11.1-12.0

34 [3853-580-015-00 JOINTT/1

35 [3853-581-006-00 HOSE/06X10X360

36 [J062-111-120-00 |CLIP/HOSE/11.1-12.0

37 13853-580-016-00 JOINTT/2

38 [3801-581-072-00 HOSE/06X10X140

39 (1425-621-004-00 HOLDER/JE/9-9

40 |J062-111-120-00 CLIP/HOSE/11.1-12.0

41 /3853-580-015-00 JOINTT/1

42 |3801-581-071-00 HOSE/06X10X70

43 |3853-580-027-00 RESISTANCE/3.0

44 |J062-111-120-00 CLIP/HOSE/11.1-12.0

45 |3853-580-021-00 JOINTTUNIT

46 13829-580-002-00 CLAMP/WORM/08-12

47 13853-580-022-00 CONNECTORUNIT

48 |[3853-580-023-00 JOINTTCAP

49 |3801-581-071-00 HOSE/06X10X70

50 [3829-580-002-00 CLAMP/WORM/08-12

51 |3853-580-027-00 RESISTANCE/3.0

52 |J062-111-120-00 CLIP/HOSE/11.1-12.0

53 |3853-580-017-00 JOINTT/3

54 |3801-581-072-00 HOSE/06X10X140

55 |J062-111-120-00 CLIP/HOSE/11.1-12.0

56 |3853-580-015-00 JOINTT/1

57 13801-582-002-00 HOSE/120

58 |J062-111-120-00 CLIP/HOSE/11.1-12.0

59 |3853-580-016-00 JOINTT/2

| K| N k| k| K| k| K| N k| k| K| N| k| K| K| k| K| N| k| K| K| K| K| ¥| ¥ K| k| *| FOVAR

e I I I B e T e VY R T B e Y O O N S Y Y I TR R A Y e R T

60 [3853-581-003-00 HOSE/06X10X1320




294

FI1G.179
31~41-PLEASE SEE 1/2 PAGE
61
60 &l 62
61 Ol 181-33
59 —CV/' \\tbl

58 é& & Q*:\\__? o ~
& {81\[28 181-54

3401-580 -0100

LUBRICATION TANK SYSTEM(2/2)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

61

J062-111-120-

00

CLIP/HOSE/11.1-12.0

62

3853-580-015-

00

JOINTT/1

63

3817-580-005-

00

HOSE/2500

64

3829-580-002-

00

CLAMP/WORM/08-12

65

3853-5680-021-

00

JOINTTUNIT

66

3829-580-002-

00

CLAMP/WORM/08-12

67

3853-580-022-

00

CONNECTORUNIT

68

3853-580-023-

00

JOINTTCAP

*| K| ¥| k| K| ¥| k| X OOT R

N e e e




37—?3‘57'

FIG.180 LUBRICATION HOSE(RAISE UP,BLADE)SYSTEM(1/2)

%—8 2

5
CUTTER BAR RH) éijL

CUTTER BAR RH/CENTER)

CUTTER BAR (LH/CENTER)

3401-581 -0100

1
1
CUTTER BAR (CENTER/LH) 12 6 —?
s
v CUTTER BAR (LH

@ 5—%

2

T

295

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3853

-581-012-00

HOSE/04X07X2120

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-002-00

INOZZLE/A

3853

-580-001-00

INOZZLESTOPPER

V210

-660-601-60

BOLT,SP/M6X16/7T

V360

-260-006-00

INUT/WASHER/M6

3853

-581-015-00

HOSE/04X07X1480

(IO O~ W DD

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-018-00

YJOINTT

3881

-581-011-00

HOSE/04X07X70

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-002-00

INOZZLE/A

3853

-580-006-00

SNAPPIN/A

3853

-581-014-00

HOSE/04X07X50

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-002-00

INOZZLE/A

3853

-580-006-00

SNAPPIN/A

3853

-580-025-10

STAY/OIL

51

V211

-660-801-60

BOLT,SP/M8X16/7T

3867

-581-017-00

HOSE/04X07X370

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-019-00

TJOINTT

3853

-581-015-00

HOSE/04X07X1480

J062

-081-087-00

CLIP/HOSE/8.1-8.7

3853

-580-002-00

INOZZLE/A

3853

-580-013-00

RESISTANCE

3853

-580-001-00

INOZZLESTOPPER

V360

-260-006-00

NUT/WASHER/M6

3881

-580-210-00

STAY/OIL COMP

51

V211

-660-801-60

BOLT,SP/M8X16/7T

% | K| N k| k| K| k| K| K| k| k| K| K| k| K| K| K| K| N| K| K| K| k| K| ¥| ¥ K| X| *| FOVAR

T e ) B I T e e T Y O N B Y O N e O e B Y I N Ty B VB Y B T S T B UL




296

31~37-PLEASE SEE 1/2 PAGE

@®61

® % RAISE UP RH)
62 b

179-54

)
€, 179796

!'T{ 55

- 54

®

RAISE UP (RH/CENTER)

Ll roe-11

1091 A
j?*w
64 46 E
63

> 105-11
107-11—
108-11

3401-581 -0100

zv%‘

: 1 e—53

4.2

58

RAISE UP (LH/CENTER)

ﬁf‘ i

179-37

]
® 39
RAISE UP (LH)

C;& .
®

A

38

FIG.180 LUBRICATION HOSE(RAISE UP,BLADE)SYSTEM(2/2)

/

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31 13895-581-013-00

HOSE/04X07X1920

1

32 |J062-081-087-00

CLIP/HOSE/8.1-8.7

33 |3853-580-002-00

NOZZLE/A

34 13853-580-013-00

RESISTANCE

35 13853-580-001-00

NOZZLESTOPPER

36 |[V210-660-601-60

BOLT,SP/M6X16/7T

37 |[V360-260-006-00

NUT/WASHER/M6

38 [3853-581-022-00

HOSE/04X07X860

39 |J062-081-087-00

CLIP/HOSE/8.1-8.7

40 |3853-580-002-00

NOZZLE/A

41 |3853-580-001-00

NOZZLESTOPPER

42 |V360-260-006-00

NUT/WASHER/M6

43 |3853-581-024-00

HOSE/04X07X540

44 |J062-081-087-00

CLIP/HOSE/8.1-8.7

45 |3853-580-002-00

NOZZLE/A

46 |3853-580-001-00

NOZZLESTOPPER

47 |V360-260-006-00

NUT/WASHER/M6

48 |3853-581-027-10

HOSE/04X07X750

49 |1425-621-004-00

HOLDER/JE/9-9

50 [J062-081-087-00

CLIP/HOSE/8.1-8.7

51 /3853-580-002-00

NOZZLE/A

52 |3853-580-001-00

NOZZLESTOPPER

53 |V360-260-006-00

NUT/WASHER/M6

54 13881-581-013-00

HOSE/04X07X1420

55 |J062-081-087-00

CLIP/HOSE/8.1-8.7

56 13853-580-002-00

NOZZLE/A

57 13853-580-001-00

NOZZLESTOPPER

58 |[V360-260-006-00

NUT/WASHER/M6

59 [3881-581-016-00

HOSE/04X07X700

60 [1425-621-004-00

HOLDER/JE/9-9

N | K| K| k| k| K| k| K| % k| k| K| N| k| K| K| k| K| N| k| K| k| k| K| ¥| k| K| X| k| X OV

I e e T T T T o B | B B | B | B B e B N B e e N T e T e e T e e




FIG.180 LUBRICATION HOSE(RAISE UP,BLADE)SYSTEM(2/2)
31~37-PLEASE SEE 1/2 PAGE

297

179-54
D
G \179-56
60 \
/ 61 55
g‘T/
59 95
® © 61 179-29
45 § RAISE WP R 54 oL 17931
. (RN
62 e %Eg UP (RH/CENTER) 179732
1 il 10611 ,_»,ﬁ" A
\ \ 10911 ﬁ ILA %79 -35 o
47 ﬁ% i El & A 17957 181-1
* 46 , 179 38 39
64 4 56 RAISE UP CENTER/LH
63 42 179-41
a o—5 44 43
U™ 105-11 |iig %3 Cp e 38
: #j 41 g RAISE UP (LH/CENTER  ® %
107-11— y
. 02 RAISE UP (LH)
108-11 .
3401-581 -0100
S |TyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P [HU5701 T|0|R REMARKS
C | Ei6 clL|p
61 |J062-081-087-00 CLIP/HOSE/8.1-8.7 x| 2
62 |3853-580-002-00 NOZZLE/A | 1
63 |3853-580-001-00 NOZZLESTOPPER 1
64 |V360-260-006-00 NUT/WASHER/M6 [ 1




298 FIG.181 LUBRICATION HOSE(REAPING CONVEYANCE)SYSTEM(1/2)
28~30-PLEASE SEE 2/2 PAGE

20 —8
3; — 179-29
155-3 1" Q:L 179-31

> e . e RN

o5 - L// & 175135 %L\ 1
24 A < 179-37

27 —8 gg 3 2416 179-38

3401-581A-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3853-581-039-00 HOSE/04X07X240

J062-081-087-00 CLIP/HOSE/8.1-8.7

3853-580-019-00 TJOINTT

3867-581-018-10 HOSE/04X07X130

J062-081-087-00 CLIP/HOSE/8.1-8.7

3853-580-002-00 NOZZLE/A

3853-580-001-00 NOZZLESTOPPER

(3|0 O (W N

V360-260-006-00 NUT/WASHER/M6

9 13853-581-039-00 HOSE/04X07X240

10 |J062-081-087-00 CLIP/HOSE/8.1-8.7

11 |3853-580-002-00 NOZZLE/A

12 13853-580-001-00 NOZZLESTOPPER

13 |V210-660-601-60 BOLT,SP/M6X16/7T

14 13853-581-039-00 HOSE/04X07X240

15 |J062-081-087-00 CLIP/HOSE/8.1-8.7

16 |3853-580-019-00 TJOINTT

17 |13853-581-018-00 HOSE/04X07X180

18 |1J062-081-087-00 |CLIP/HOSE/8.1-8.7

19 13853-580-002-00 NOZZLE/A

20 |3560-503-302-00 WASHER,WIRE TENSION

21 |3853-580-001-00 NOZZLESTOPPER

22 |V360-260-006-00 NUT/WASHER/M6

23 |3853-581-021-00 HOSE/04X07X280

24 |J062-081-087-00 CLIP/HOSE/8.1-8.7

25 [3853-580-002-00 NOZZLE/A

26 | 3853-580-001-00 NOZZLESTOPPER

27 |1V210-660-601-60 BOLT,SP/M6X16/7T

28 |3867-581-017-00 HOSE/04X07X370

29 |J062-081-087-00 CLIP/HOSE/8.1-8.7

% | k| K| k| k| K| k| K| K| k| k| K| N| k| K| k| k| K| k| k| K| K| K| X K| k| K| X| k| X OV

N N T e e L e e e e e e e S T I T I e 1Y = S Y R Y SRS B S

30 |[3853-580-002-00 NOZZLE/A




FIG.181 LUBRICATION HOSE(REAPING CONVEYANCE)SYSTEM(2/2)

179-60 X\
= /\

3401-581A-0100

&S@%

?_ 58 54 34

79 62

5537 36

%&

< “f> 138-1 éjy
~J g— 40

¥

39

\\
N

N\

299

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

31

3853-

580-001-00

INOZZLESTOPPER

1

32

V360-

260-006-00

NUT/WASHER/M6

33

3853-

581-014-00

HOSE/04X07X50

34

JO062-

081-087-00

CLIP/HOSE/8.1-8.7

35

3853-

580-019-00

TJOINTT

36

3853~

581-017-00

HOSE/04X07X340

37

JO062-

081-087-00

CLIP/HOSE/8.1-8.7

38

3853-

580-002-00

INOZZLE/A

39

3853-

580-001-00

INOZZLESTOPPER

40

V210-

660-601-60

BOLT,SP/M6X16/7T

41

3853-

581-025-10

HOSE/04X07X260

42

JO062-

081-087-00

CLIP/HOSE/8.1-8.7

43

3853-

580-019-00

TJOINTT

44

3853-

581-014-00

HOSE/04X07X50

45

J062-

081-087-00

CLIP/HOSE/8.1-8.7

46

3853-

580-002-00

INOZZLE/A

47

3853-

580-001-00

INOZZLESTOPPER

48

V210-

660-601-60

BOLT,SP/M6X16/7T

49

3853~

581-037-00

HOSE/04X07X220

50

JO062-

081-087-00

CLIP/HOSE/8.1-8.7

51

3853-

580-002-00

INOZZLE/A

52

3853-

580-001-00

INOZZLESTOPPER

53

V360-

260-006-00

NUT/WASHER/M6

54

3881-

581-012-00

HOSE/04X07X960

55

J062-

081-087-00

CLIP/HOSE/8.1-8.7

56

3853-

580-002-00

INOZZLE/A

b7

3853-

580-001-00

INOZZLESTOPPER

58

V360-

260-006-00

NUT/WASHER/M6

B K| N | k| K| k| k| K| N k| K| K| k| K| N| K| K| K| k| K| K| K| K| X| *| F| F| F O

e e I I e e e B O O S Y O Y B B N Y I B XTI B A 1 I N




300

FIG.182 LUBRICATION HOSE(THRESHING)SYSTEM

3401-581B-0100

%

%5«

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3842-581-002-

00

HOSE/100

3829-580-002-

00

CLAMP/WORM/08-12

J062-111-120-

00

CLIP/HOSE/11.1-12.0

3853-580-016-

00

JOINTT/2

3853-581-015-

00

HOSE/04X07X1480

J062-081-087-

00

CLIP/HOSE/8.1-8.7

1342-402-006-

00

BAND,WIRE/250

(3|0 O (W N

3853-580-002-

00

NOZZLE/A

3853-580-006-

00

SNAPPIN/A

3853-581-009-

00

HOSE/06X10X1300

J062-111-120-

00

CLIP/HOSE/11.1-12.0

3853-5680-016-

00

JOINTT/2

3401-581-001-

00

HOSE/04X07X2500

J062-081-087-

00

CLIP/HOSE/8.1-8.7

3853-580-002-

00

NOZZLE/A

3853-580-001-

00

NOZZLESTOPPER

V120-366-001-

60

SCREW,SP/M6X16

V360-260-006-

00

NUT/WASHER/M6

3853-581-041-

10

HOSE/06X10X2200

J062-111-120-

00

CLIP/HOSE/11.1-12.0

3853-580-015-

00

JOINTT/1

3867-581-018-

10

HOSE/04X07X130

J062-081-087-

00

CLIP/HOSE/8.1-8.7

3853-580-002-

00

NOZZLE/A

3853-580-001-

00

NOZZLESTOPPER

V210-660-601-

60

BOLT,SP/M6X16/7T

3853-581-025-

10

HOSE/04X07X260

J062-081-087-

00

CLIP/HOSE/8.1-8.7

3853-580-002-

00

NOZZLE/A

3853-580-006-

00

SNAPPIN/A

% | K| K| k| k| K| k| k| K| k| k| K| N| K| K| %| k| K| N| k| K| k| k| K| ¥| % K| %| *| X OV

e e I N e e e L e o B Y e B B e B B N e e B N | Y B e e A T e e e




FIG.183 FRAME(THRESHING/1)SYSTEM(1/2)

3401-601 -0100

8

301

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-601-250-10

FRAME/LOWER COMP

3825-601-203-10

INSULATOR/1000

3650-201-006-00

PROTECTOR,EDGE

V760-150-000-00

INIPPLE,GREASE

3652-170-001-10

CAP/NIPPLE

3881-601-310-01

COVER/RACK COMP

51

V363-260-008-00

NUT/WASHER/M8

(3|0 O~ WD

3881-601-290-01

COVER/RACK/LH COMP

51

V363-260-008-00

INUT/WASHER/M8

3881-601-320-01

GUIDE/WIND/LOWE COMP

51

V211-360-802-00

IBOLT,SP/M8X20

3881-601-330-01

GUIDE/WINDOW COMP

51

V211-360-802-00

IBOLT,SP/M8X20

3881-601-340-01

CASING/UPPER COMP

51

V211-360-801-60

BOLT,SP/M8X16

V363-260-008-00

INUT/WASHER/M8

3824-601-590-01

PLATE/SET/REAR

51

V211-360-802-00

IBOLT,SP/M8X20

3401-601-210-00

PLATE/SET COMP

V211-360-802-00

BOLT,SP/M8X20

3881-601-360-00

PLATE/SPIRAL/1 COMP

3680-601-008-20

COLLAR/8X14X2

3656-742-011-00

BOLT/SP/M8X16/

3881-601-370-00

LEVER COMP

V304-260-010-00

INUT/M10

3610-631-002-00

HANGER,SUPPORT

V211-360-801-60

BOLT,SP/M8X16

3852-601-360-00

PLATE/SPIRAL/2 COMP

3680-601-008-20

COLLAR/8X14X2

3656-742-011-00

BOLT/SP/M8X16/

| K| N k| k| K| X| K| N | k| k| K| N| k| K| k| k| K| X| k| K| K| K| K| ¥| % K| ¥| *| FOVAR

[T e e B R = = e B e = e I N S e e I S T e T e I Y T YR B R




202 FIG.183 FRAME(THRESHING/1)SYSTEM(2/2)
31~39-PLEASE SEE 1/2 PAGE

3401-601 -0100

TYPE OF MODEL

HJ5101
E16
3

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

31 [3824-601-004-00 COLLER/8X14X5

32 13560-503-302-00 WASHER,WIRE TENSION

33 |[V361-260-006-00 NUT,WASHER/M6

34 13881-601-370-00 LEVER COMP

356 |V304-260-010-00 NUT/M10

36 |3610-631-002-00 HANGER,SUPPORT

37 |V211-360-801-60 BOLT,SP/M8X16

38 13401-601-270-00 PLATE/1ST/REAR COMP

39 |V361-260-006-00 NUT,WASHER/M6

40 |3881-601-390-01 PLATE/RETURN COMP 51

41 |[V363-260-008-00 NUT/WASHER/M8

42 |V211-360-802-00 BOLT,SP/M8X20

43 |3824-601-052-01 PLATE/L/710X30 51

44 13824-601-053-00 SEAL 710X60

45 |V211-360-801-60 BOLT,SP/M8X16

46 |3401-601-280-01 PLATE/RH COMP 51

47 |V363-260-008-00 NUT/WASHER/M8

48 |[V211-360-801-60 BOLT,SP/M8X16

49 [3401-601-290-01 PLATE/LH COMP 51

50 |V363-260-008-00 NUT/WASHER/MS8

51 |[V211-360-801-60 BOLT,SP/M8X16

52 13833-601-001-01 PULLEY/VC82 51

53 |[V600-150-620-20 BEARING,RB/6202SS

54 |V705-140-035-00 RING,SNAP/35 C

55 |V704-140-015-00 RING,SNAP/15C

56 |3881-601-220-20 COVER/WIRE COMP

57 [3881-601-222-00 PLATE/SEAL

58 13881-601-223-00 PLATE/1/10X74

59 13824-601-305-00 SEAL/UPPER

% | K| K| k| k| K| k| K| X k| k| K| ¥| k| K| k| K| K| ¥| k| X| K| k| K| ¥| %| K| ¥| k| F OV

N e e e S I = -~ = Y Y S S | S B | R IS Y B~ NS R B Y TS

60 3881-601-221-20 SEAL/LOWER




FIG.183 FRAME(THRESHING/1)SYSTEM(2/2)

31~39-PLEASE SEE 1/2 PAGE

3401-601 -0100

303

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

REMARKS

61

W296-133-208-00

RIVET,BLIND/3.2X8

62

3824-601-308-00

SEAL/05X10X240

63

3824-601-38303-00

PLATE,SEAL

64

V363-260-008-00

INUT/WASHER/M8

65

3881-601-002-11

COVER/FAN

51

66

V120-368-001-60

SCREW,SP/M8X16

67

3817-601-350-01

PLATE/L/60X45

51

68

3769-172-008-00

CLAMPER/8.5

69

V211-360-801-60

BOLT,SP/M8X16

70

2132-501-008-00

CUSHION/100

| K| K| k| K| X| *| k| F| * O

e I S I - I T VS




304 FI1G.184 FRAME(THRESHING/2)SYSTEM

é

.

3401-602 -0100

1|/C |G
KEY PART CODE DESCRIPTION HU5T01 T| 0 |R REMARKS
C|L |P

3401-602-230-10 PLATE/FRONT COMP

1425-621-004-00 HOLDER/JE/9-9

V211-360-801-60 BOLT,SP/M8X16

V363-260-008-00 NUT/WASHER/MS8

3401-602-210-00 LOCK/FRONT COMP

3816-832-032-00 WASHER/15X30X01

3401-602-260-10 COLLAR/17X32X15 ASSY

(3|0 O (W N

3676-133-013-00 BUSH,15X17X15

9 |V704-140-015-00 RING,SNAP/15C

10 |V363-260-008-00 NUT/WASHER/MS8

11 |3881-602-230-01 PLATE/CENTER COMP 51
12 |V211-360-801-60 BOLT,SP/M8X16

13 |V363-260-008-00 NUT/WASHER/M8

14 |[3881-602-240-01 FRAME/REAR COMP 51

15 |V211-360-802-00 BOLT,SP/M8X20

16 |3401-602-220-00 LOCK/REAR COMP

17 13816-832-032-00 WASHER/15X30X01

18 |3401-602-260-10 COLLAR/17X32X15 ASSY

19 13676-133-013-00 BUSH,15X17X15

20 |V704-140-015-00 RING,SNAP/15C

21 |V362-260-008-00 NUT/WASHER/M8

22 |V363-260-008-00 NUT/WASHER/MS8

23 |3881-602-260-00 GUIDE/SEAL. COMP

24 |[V211-360-802-00 BOLT,SP/M8X20

25 |3676-602-001-10 SEAL/SIDE/LH

26 |[3881-602-003-00 PLATE/SEAL/LH

27 |V362-260-008-00 NUT/WASHER/MS8

28 |3881-602-002-00 SEAL/SEPARATER/SIDE

29 [3824-602-290-00 PLATE/L/317X33

% | K| K| k| k| K| X | K| K| k| k| K| ¥| k| K| k| K| K| ¥| k| K| k| k| K| K| k| K| ¥ *| F OWR

[ T e N i I T e e L I I =Y SR 1 SRS | N e | ey B Y e e B X N s

30 [V363-260-008-00 NUT/WASHER/M8




3881-603B-0100

FIG.185 FRAME(THRESHING/3)SYSTEM

305

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-603-280-11

FRAME/LH/UPPER COMP

N0 N

3852-603-052-00

INSULATOR/395

V211-360-802-00

IBOLT,SP/M8X20

V363-260-008-00

INUT/WASHER/M8

3881-603-240-01

PLATE/GUARD COMP

51

V211-360-802-00

IBOLT,SP/M8X20

3881-603-230-01

FRAME COMP

51

(IO O~ W DD

3852-603-055-00

INSULATOR/1055

V211-660-802-00

BOLT,SP/M8X20/7T

3838-641-210-20

STRAWCUTTER COMP

V363-260-008-00

INUT/WASHER/M8

V304-260-008-00

INUT/M8

3881-603-210-11

FRAME/LH/UPPER/ COMP

TF

3817-603-505-10

INSULATOR/110

3852-603-056-10

ITNSULATOR/1980

3852-603-053-00

INSULATOR/890

V363-260-008-00

INUT/WASHER/M8

3881-603-260-11

FRAME/LH/UPPER/ COMP

3852-603-054-10

INSULATOR/795

3825-603-257-00

INSULATOR

3825-603-001-00

WASHER/15X24

3825-603-280-00

HUB 17X25X20

3656-631-005-00

BUSH/15X17X20

3825-603-004-01

LEVER/LOCK

51

2145-751-004-00

GRIP

V411-260-008-00

WASHER,PL/M8

V401-160-008-00

WASHER,SP/M8

B K| N | k| K| k| k| K| N k| K| K| k| K| N| K| K| K| k| K| F| k| K| X| *| ¥ | F O

Do DO DO DO DO D] DO Q0| k| k| | O k| k| DD k| OV QN OV =3 k| ket k| b= D] DD k|

V304-260-008-00

INUT/M8




306 FI1G.186 FRAME(THRESHING/4)SYSTEM

N

3401-604 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3401-604-200-10 GUIDE COMP

3401-604-206-00 SEAL/15X20X80

3881-604-203-00 SEAL/15X15X60

3829-604-208-10 SEAL/10X10X700

V363-260-008-00 NUT/WASHER/M8

3881-604-001-10 RUBBER/FRONT/LOWER

1376-402-003-00 BAND,WIRE/140

(3|0 O (W N

1342-402-006-00 BAND,WIRE/250

9 13891-604-221-00 PLATE/L/360X30

10 |V362-260-008-00 NUT/WASHER/MS8

11 |3401-604-003-00 GUIDE/RUBBER

12 |1425-621-004-00 HOLDER/JE/9-9

13 |3401-604-004-00 PLATE/RUBBER

%l k| K| K| k| K| K| k| K| K| *| F| | F O W

DO M R R ] = = R o = R R

14 'V361-260-006-00 NUT,WASHER/M6




FIG.187 FRAME(THRESHING/S)SYSTEM

3401-605 -0100

307

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-605-210-00

PLATE/RH CoOMP

V363-260-008-00

NUT/WASHER/M8

V211-360-801-60

BOLT,SP/M8X16

1425-621-004-00

HOLDER/JE/9-9

V211-360-802-00

IBOLT,SP/M8X20

3401-605-001-00

COVER/RH

51

V211-360-801-60

BOLT,SP/M8X16

(3|0 O~ WD

3881-605-003-01

COVER/THRESHER/RH

2H

9 13650-261-001-00

CLAMP/28X55

10 |V211-360-801-60

BOLT,SP/M8X16

11 |3881-605-230-11

COVER/THRESHER/REAR

2H

12 |3814-201-062-10

INSULATOR/55

13 |V363-260-008-00

INUT/WASHER/M8

14 |3769-172-008-00

CLAMPER/8.5

15 |V211-360-801-60

BOLT,SP/M8X16

16 |3881-605-260-01

CASING/CYLINDER COMP

51

17 |V211-360-801-60

BOLT,SP/M8X16

18 |V363-260-008-00

INUT/WASHER/M8

19 |3881-605-005-01

PLATE/SUPPORT

51

20 |V211-360-802-00

BOLT,SP/M8X20

21 |3881-605-270-01

PLATE/REAR/2ND COMP

51

22 |V211-360-802-00

BOLT,SP/M8X20

23 13881-605-290-01

GUIDE/CYLINDER/2ND

51

24 |V211-360-801-60

IBOLT,SP/M8X16

25 |V363-260-008-00

INUT/WASHER/M8

% k| K| k| k| K| k| k| K| K| k| K| N| K| K| %| %| K| K| K| K| X| %] ¥ F| * O

DO M | R o] = D R o] o = N R R 0 R R o R R R o o =

26 11342-402-006-00

BAND,WIRE/250




308 FIG.188 CYLINDER(MAIN)SYSTEM
2852

27

199-37 61

3401-630 -0100

TYPE OF MODEL

HJ5101
E16
1

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

3401-630-200-00 CYLINDER ASSY

3401-630-220-00 CYLINDER/FRONT COMP

3650-630-005-00 BOLT,CYL.

V401-160-006-00 WASHER,SP/M6

V301-260-006-00 NUT/M6

3650-630-001-00 WING

3650-630-005-00 BOLT,CYL.

(3|0 O (W N

V401-160-006-00 WASHER,SP/M6

9 13768-331-011-00 TOOTH,NO1

10 |3890-630-003-00 NUT/SPRINGWASHER

11 |3614-630-206-00 TOOTH,COMMUTATE/NO.3

12 13890-630-003-00 NUT/SPRINGWASHER

13 /13631-630-005-00 TOOTH,NO3 IN

14 13890-630-003-00 NUT/SPRINGWASHER

15 |3881-630-003-00 TOOTH/NOS3/7X59

16 |3890-630-003-00 NUT/SPRINGWASHER

17 |3881-630-004-00 TOOTH/NO7/5X46

18 |'V361-260-006-00 NUT,WASHER/M6

19 13881-630-005-00 TOOTH/NO4/7X64

00| 00| Oo| M| 00 | 00| i 00| B 00| i | B DN ] R =

20 |[3680-630-001-00 TOOTH/CYLINDER/20X52

i
»

21 |V362-260-008-00 NUT/WASHER/M8

oY
Co|

22 |3881-630-001-10 TOOTH/NO5/7X68

o
7]

23 |3881-630-006-00 TOOTH/CENTER

—
[=}
=2}

24 |V362-260-008-00 NUT/WASHER/M8

25 [3401-630-240-00 CYLINDER/REAR COMP

26 |3817-630-005-10 PLATE,SCREPAR

27 [3401-630-002-00 FLANGE/THRESHER

28 |V201-461-203-50 BOLT/M12X35/9T

29 |V201-461-203-50 BOLT/M12X35/9T

| K| K| k| k| K| | k| K| k| k| K| N| k| K| k| k| K| %| k| K| k| k| ¥| ¥| k| K| X| k| F OV

D O N N | =

30 [V401-160-012-00 WASHER,SP/M12




199-37 61

3401-630 -0100

FIG.188 CYLINDER(MAIN)SYSTEM

309

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
6

A= -

=oa

=R Q

REMARKS

31

V411-260-

012-

00

WASHER,PL/M12

32

3881-630-

007-

00

PLATE

4

33

3881-630-

240-

00

PLATE/CYLINDER COMP

2

34

V220-540-

802-

00

SCREW,SOCKET/M8X20

20

35

V401-160-

008-

00

WASHER,SP/M8

20

36

3881-630-

015-

00

PLATE/WEIGHT/112

2

37

V200-360-

603-

00

BOLT/M6X30/7T

10

38

3890-630-

003-

00

INUT/SPRINGWASHER

10

39

3818-630-

004-

00

PLATE/1/28X32

8

40

3818-630-

005-

00

PLATE/1/32X35

41

3818-630-

006-

00

PLATE/1/32X45

42

3881-630-

016-

00

PLATE/WEIGHT/159

43

3821-630-

002-

00

TOOTH/NO.5/51X68

75

44

3853-630-

003-

00

TOOTH/INNER/6

23

45

3890-630-

003-

00

INUT/SPRINGWASHER

150

46

3740-162-

005-

00

WASHER

47

3740-162-

005-

00

WASHER

48

3740-162-

005-

00

WASHER

49

3740-162-

005-

00

WASHER

00|

50

3740-162-

005-

00

WASHER

|
)

51

3740-162-

005-

00

WASHER

52

3881-630-

009-

00

KEY/14X08X48

53

3881-630-

008-

01

PULLEY/VB110

51

54

3650-112-

005-

10

KEY/8X7X36

55

3805-701-

018-

10

WASHER(13X34X05)

56

V401-160-

012-

00

WASHER,SP/M12

b7

V304-260-

012-

00

INUT/M12

58

3676-630-

240-

01

PROTCTOR/REAR

51

59

V211-360-

801-

60

BOLT,SP/M8X16

60

3829-630-

230-

01

GUARD,FRONT

% | k| | ®| k| K| k| K| N | k| k| K| N| k| K| k| k| K| N| K| K| K| k| K| X| % K| ¥ *| FOVAR

e L I I T B B Y B Y-

51




310 FIG.188 CYLINDER(MAIN)SYSTEM

199-37 61

3401-630 -0100

TYPE OF MODEL

S 1/ C|G

KEY PART CODE DESCRIPTION P (5701 T|O|R REMARKS
C | Ei6 clL|pP
* 7

61 |[V211-360-801-60 BOLT,SP/M8X16




FIG.189 COVER(CYLINDER)SYSTEM

3401-631 -0100

18—%
19-¢
20—+

64
|

311

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=R Q

REMARKS

3881-631-350-11

COVER/CYLINDER COMP

3650-631-213-00

RUBBER/SEAL/2

3817-631-203-10

INSULATOR/605

3881-631-864-00

INSULATOR/200

3640-631-230-10

METAL/COVER COMP

DO = D R =

V211-660-802-00

IBOLT,SP/M8X20/7T

-
(=)

V211-660-802-50

BOLT,SP/M8X25/7T

(IO U~ W DD

3680-631-370-00

HINGE,REAR COVER

3881-631-370-00

GUIDE/CYLINDERCOMP

3871-631-257-00

SEAL/10X90X5

V340-120-006-00

INUT,CAP/M6

V401-160-006-00

WASHER,SP/M6

V411-260-006-00

WASHER,PL/M6

3401-631-006-00

LEVER/EJECT

3401-631-390-00

LEVER/EJECT COMP

3659-620-001-00

GRIP/09X64

V362-260-008-00

INUT/WASHER/M8

V341-120-012-00

INUT,CAP/M12

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER,PL/M12

3401-631-210-00

GUIDE/CYLINDER ASSY

3659-203-204-10

BUSH/17X19X15

3401-631-001-00

SHAFT/LOCK

3737-611-014-00

KEY, GEAR CLUTCH

3401-631-290-00

ARM/LOCK/FRONT ASSY

3650-106-006-00

BUSH/15X17X15

3401-631-260-00

ROCK/COVER/FRON COMP

3817-631-052-00

CAP,LEVER

3656-631-003-00

SPRING/HT031

3656-631-004-00

SPRING/HT031

| K| | k| k| K| K| K| N | k| k| K| N| k| K| %| B| K| N| K| K| K| k| K| X| X K| k| ¥ FOVAR

e e e e I L O Y B Y B B T R B B 1| L TR TR Y XY




312

FIG.189 COVER(CYLINDER)SYSTEM

18—
19—+

3401-631 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

jaleNe]

=~ Q

REMARKS

31

3401-727-250-00

ARM/LOCK/COVER ASSY

1

32

3650-106-006-00

BUSH/15X17X15

33

V411-260-010-00

WASHER,PL/M10

34

V401-160-010-00

WASHER,SP/M10

35

V304-260-010-00

NUT/M10

36

3401-631-340-00

ARM/LOCK/REAR ASSY

37

3650-106-006-00

BUSH/15X17X15

38

3401-631-310-00

ROCK/COVER/REAR COMP

39

3817-631-052-00

CAP,LEVER

40

3656-631-004-00

SPRING/HT031

41

V411-260-010-00

WASHER,PL/M10

42

V401-160-010-00

WASHER,SP/M10

43

V304-260-010-00

NUT/M10

44

3881-631-310-21

HOLDER/SUB COMP

51

45

3843-211-004-00

SEAL(12X163)

46

3824-631-260-00

SPRIMG GUIDE

47

V411-260-008-00

WASHER,PL/MS8

48

V500-163-001-50

PIN,SPLIT/3X15

49

4106-101-003-00

SPRING,SHUTTER

50

3652-603-003-00

PIN,BLOW OUT PROTECT

51

1370-301-110-00

WASHER/13

52

V363-260-008-00

NUT/WASHER/MS8

53

V211-660-802-00

BOLT,SP/M8X20/7T

54

V211-660-802-50

BOLT,SP/M8X25/7T

55

3652-631-052-00

SHIM/0.9

56

V363-260-008-00

NUT/WASHER/M8

57

3881-631-012-01

LEVER

2H

58

V211-660-802-00

BOLT,SP/M8X20/7T

59

3849-631-220-00

GASSPRING  COMP

60

V411-260-008-00

WASHER,PL/MS8

| k| K| k| k| K| k| k| K| k| k| K| ¥| k| K| K| k| K| %| k| K| K| k| K| X| %| K| %| *| F OV AR

D 1 N M oo = N o | w | o o o w K o R R R R R R R e R =] e e




FIG.189 COVER(CYLINDER)SYSTEM 813

189 6—* 63

: - ™. — 6 .
9 1878 SRS 5 6

3401-631 -0100

S [TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P {5701 T|O|R REMARKS
C | E16 C|L|P
61 |[V560-160-008-00 PIN/SNAP * 2
62 |3817-631-540-00 GASSPRING/CAB COMP * 1
63 V411-260-008-00 WASHER,PL/MS8 * 6
* 2

64 |[V560-160-008-00 PIN/SNAP




314

FIG.190 COVER(STALK)SYSTEM

3881-632 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

=~ Q

REMARKS

3881-632-210-

11

COVER/STALK/FRONT

1

Eroo

V211-360-802-

00

BOLT,SP/M8X20

3656-632-220-

04

PLATE/SENSOR COMP

V361-260-006-

00

NUT,WASHER/M6

3737-172-009-

00

CLAMP,MAIN HARNESS

3817-632-003-

00

GUIDE,SENSOR

V210-360-601-

60

BOLT,SP/M6X16

(3|0 O [N

3829-632-001-

00

SEAL,HOLDER/FRONT

3829-632-002-

01

PLATE

51

V361-260-006-

00

NUT,WASHER/M6

3680-202-300-

00

MIRROR/LH

3881-632-330-

00

ARM/MIRROR/LH COMP

V580-140-603-

20

PIN,SPRING/6X32 W

1404-117-008-

00

SPRING,PRESS/22

V411-260-012-

00

WASHER,PL/M12

V304-260-012-

00

NUT/M12

3881-632-320-

01

HUB/MIRROR COMP

51

V211-360-802-

00

BOLT,SP/M8X20

| k| K| K| k| K| K| k| K| K| K| X H| k| X K| %*| ¥ X OW®R

=N = N R = N R =] e = R N = N R o

1723-630-051-

00

GROMMET/25X30X03




3401-640 -0100

FIG.191 CONCAVE SYSTEM

315

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-640-270-00

CONCAVE/FRONT COMP

V363-260-008-00

NUT/WASHER/M8

V211-560-802-00

BOLT,S/M8X20/7T

4101-102-038-00

WASHER/24X9X3.2

3881-640-250-10

CONCAVE/UPPER/1 ASSY

3768-332-012-00

SCREW

V361-260-006-00

NUT,WASHER/M6

(IO O~ W DD

3881-640-270-10

CONCAVE/LOWER/1 ASSY

3768-332-012-00

SCREW

V361-260-006-00

INUT,WASHER/M6

3653-206-006-00

HOLDER,BUFFER COVER

V211-360-801-20

IBOLT,SP/M8X12

3881-640-320-00

RAIL/CONCAVE/REAR

V363-260-008-00

NUT/WASHER/M8

3881-640-360-01

CONCAVE/REAR/1 COMP

51

V211-660-802-00

BOLT,SP/M8X20/7T

3881-640-340-01

PLATE/I/24X131 COMP

51

V363-260-008-00

INUT/WASHER/M8

| k| K| k| R| K| N| k| K| %| k| K| ¥| %| K| k| ¥ FOVR

[ I R N Y e I e T el e IS { R IR 1R 1 ™ B T B T




316 FIG.192 CONCAVE(UPPER)SYSTEM
|

3881-641 -0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A= -
=~ Q

REMARKS

1

N=on

3881-641-210-01 PIN/14X838 COMP

V211-660-802-00 BOLT,SP/M8X20/7T

V363-260-010-00 NUT/WASHER/M10

1340-101-108-00 WASHER

3881-641-220-11 PLATE/BLADE COMP 51

V211-660-802-00 BOLT,SP/M8X20/7T

V211-660-801-60 BOLT,SP/M8X16/7T

(3|0 O [N

3881-641-230-01 PLATE/BLADE COMP 51

©

V363-260-008-00 NUT/WASHER/MS8

10 |3838-641-210-20 STRAWCUTTER COMP

11 |V363-260-008-00 NUT/WASHER/MS8

| k| K| k| k| K| ¥| k| K| X| k| X OWR

B B | | | e TS

12 |V304-260-008-00 NUT/MS8




FI1G.193 CYLINDER(2ND)SYSTEM

184-1
RN

B ‘%é g\\

I5

3401-650 -0100

317

KEY

PART CODE DESCRIPTION

TYPE OF MODEL
HJ5101

A -
=R Q

REMARKS

—
(=2}

3881-

650-005-01 CASE/INPUT/2ND

3689-

A= 0N

650-230-01 PLATE

V211-

360-802-00 BOLT,SP/M8X20

2157~

201-004-10 PLUG,OIL

V211-

260-803-00 BOLT,S/M8X30

V720-

101-900-80 O-RING/1A,P8

3871-

650-001-00 BOLT/M10X16

(3|0 O~ W DD

3852-

650-001-01 PULLEY/VC146 51

2151-

602-006-00 WASHER/21X32X03

3614-

701-022-00 KEY,BEVEL

1427-

431-003-00 WASHER/13X32X3

V401-

160-012-00 WASHER,SP/M12

V335-

260-012-00 NUT/M12,P=1.25

3829-

650-003-00 SHAFT,INPUT

3824-

650-002-00 GEAR,BEVEL,14

V744-

125-470-80 SEAL,OIL/TC25478

V705-

140-047-00 RING,SNAP/47 C

V600-

150-620-40 BEARING,RB/6204SS

V600-

110-630-30 BEARING,RB/6303

3829-

650-004-00 SHAFT,OUTPUT/2N

3824-

650-002-00 GEAR,BEVEL,14

V704-

140-017-00 RING,SNAP/17 C

V600-

110-620-40 BEARING,RB/6204

8595~

201-009-00 BEARING,RB/6005

V705-

140-047-00 RING,SNAP/47 C

V744-

125-470-80 SEAL,OIL/TC25478

3401-

650-200-00 CYLINDER/SUB ASSY

V600-

150-620-40 BEARING,RB/6204SS

3824-

650-006-31 METAL/2ND 51

V705-

N | K| | k| k| K| %| K| K| ®| k| K| %| k| K| %| k| K| N| k| K| K| K| K| X| ¥ K| k| *| FOVAR

e e e e B e P e el e R e I el R el O S I T I I e e R I e R e e R e R e R . N e I N

140-047-00 RING,SNAP/47 C




318

184-1

FIG.193 CYLINDER(2ND)SYSTEM

187-21 <
30

8
3401-650 -0100
S |tTyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION E HJEE,]%n E (L) 113 REMARKS
31 |V704-140-020-00 RING,SNAP/20 C * !
32 |V211-660-802-00 BOLT,SP/M8X20/7T * 3
33 |3825-152-005-00 SHIM/1.0 * 2
34 [3800-835-026-00 SHIM/0.5 * 2




FI1G.194 CONCAVEQ2ND)SYSTEM

3881-651B-0100

319

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION 2 HJE511601 E (L) 1; REMARKS
1 [3881-651-260-01 GUIDE/2ND COMP * ! 51
2 |V211-360-801-60 BOLT,SP/M8X16 * 3
3 |3881-651-250-01 CONCAVE/2ND/REA COMP | * 1 51
4 |V211-660-802-00 BOLT,SP/M8X20/7T * 6
5 |3881-651-270-11 GUIDE COMP * ! 51
6 |V211-660-802-00 BOLT,SP/M8X20/7T * 1
7 |V363-260-008-00 NUT/WASHER/MS * 2




320 FIG.195 FRAME(EJECTOR)SYSTEM

17
3881-670B-0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A=~

G
R REMARKS
P

3881-670-230-11 CASING/98 CoOMP !

V211-360-802-00 BOLT,SP/M8X20

3881-670-250-01 COVER/CASING COMP

V211-360-801-60 BOLT,SP/M8X16

3881-670-260-01 FRAME/RH COMP

V211-360-802-00 BOLT,SP/M8X20

3881-670-270-01 COVER/EJECTOR COMP 51

(IO O [N

3769-172-008-00 CLAMPER/8.5

9 |V211-360-802-00 BOLT,SP/M8X20

10 |V363-260-008-00 NUT/WASHER/MS8

11 |3881-670-280-01 PLATE/GUIDE COMP 51

12 |V211-360-802-00 BOLT,SP/M8X20

13 |V211-361-002-00 BOLT,SP/M10X20

14 |3401-670-210-10 PLATE/COVER/LOWER

L = =S TS YR X1 Y R S R U X )

15 |3401-670-220-00 STAY/FUSE COMP

[ary
(=]

16 |'V211-360-802-00 BOLT,SP/M8X20

17 13881-670-310-01 PLATE COMP 51

18 13881-670-001-00 GUIDE

19 |'V111-708-001-60 SCREW/M8X16

20 |V401-700-008-00 WASHER,SP/M8

21 |V411-700-008-00 WASHER,PL/M8

22 |1588-606-003-00 GROMMET/10X30X01

B k| K| ok| K| K| k| k| k| k| K| K| k| K| K| K| K| X| *| k| X| k| FOW R

e N N S N

23 |3650-831-004-00 BOLT,SP/21.5




FI1G.196 PATCH(SEAL)SYSTEM

1
1 ‘T p 1
g
< ™~

N

544;47’ ;C;;;f

A

[

N

e

3881-671A-0100

321

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -

=oa

=R Q

REMARKS

* O~ @»

E16
1 |3881-671-001-00 PATCH/SEAL/20 3




322

3881-671C-0100

FIG.197 COVER(CUTTER)SYSTEM
!32@%\%

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

=~ Q

REMARKS

3881-671

-200-

11

COVER/CUTTER/LH COMP

3656-742

-011-

00

BOLT/SP/M8X16/

V211-360

-801-

60

BOLT,SP/M8X16

1425-621

-004-

00

HOLDER/JE/9-9

3881-671

-240-

21

STAY/WINKER/REAR/LH

2H

1723-630

-051-

00

GROMMET/25X30X03

V211-360

-801-

60

BOLT,SP/M8X16

(3|0 O [N

1421-602

-005-

10

CUSHION,B/ RUBBER

V363-260

-008-

00

NUT/WASHER/MS8

3881-671

-210-

11

COVER/CUTTER/RH COMP

2H

V211-360

-801-

60

BOLT,SP/M8X16

3656-742

-011-

00

BOLT/SP/M8X16/

V211-361

-002-

00

BOLT,SP/M10X20

3891-632

-001-

00

COVER/STALK

3801-632

-002-

10

SPRING/HT024

V201-260

-807-

00

BOLT/M8X70

V411-260

-008-

00

WASHER,PL/MS8

V304-260

-008-

00

NUT/MS8

V363-260

-008-

00

NUT/WASHER/M8

V411-260

-010-

00

WASHER,PL/M10

V500-163

-003-

00

PIN,SPLIT/3X30

3881-721

-001-

01

PLATE

k| k| K| k| K| K| k| k| K| k| K| K| k| k| K| k| K| K| K| k| X| k| X OW R

L I I I o I Y Y . Y B e B I I | I e R i N e e B R

51

V211-360

-801-

60

BOLT,SP/M8X16




FIG.198 FRAME(EJECTOR)SYSTEM

'\

Y
\

NI

&« \T Y
\

3401-672 -0100

Mﬂ

T_27

323

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

G
R REMARKS
P

3881-672-310-01

FRAME/LH COMP

N0 N

V211-360-802-00

BOLT,SP/M8X20

V362-260-008-00

INUT/WASHER/M8

V362-260-008-00

INUT/WASHER/M8

3401-672-220-10

FRAME/REAR/RH COMP

V211-360-802-00

IBOLT,SP/M8X20

3881-672-330-01

FRAME/REAR COMP

51

(3|0 O~ W DD

V211-360-802-00

BOLT,SP/M8X20

V362-260-008-00

NUT/WASHER/M8

3769-172-008-00

CLAMPER/8.5

3881-672-350-11

FRAME/EJECTOR COMP

51

V211-360-802-00

IBOLT,SP/M8X20

3881-672-001-01

PLATE/L/80X48

51

V211-360-802-00

BOLT,SP/M8X20

3737-132-001-00

CUSHION,CARRIER

3401-672-210-00

FRAME/RH/UPPER COMP

V211-360-802-00

IBOLT,SP/M8X20

V211-361-002-00

BOLT,SP/M10X20

3881-672-370-01

FRAME/RH/UPPER/REAR

51

V211-360-802-00

BOLT,SP/M8X20

3881-672-380-01

PIN/GUIDE COMP

51

V211-360-802-00

BOLT,SP/M8X20

3401-672-250-20

FRAME/RH COMP

V211-361-002-50

BOLT,SP/M10X25

V211-361-002-00

BOLT,SP/M10X20

3881-721-200-31

FRAME/LH/REAR COMP

51

V211-360-802-00

BOLT,SP/M8X20

V211-360-801-60

BOLT,SP/M8X16

V120-368-002-00

SCREW,SP/M8X20

3401-672-230-00

PLATE/L/25X45 COMP

| K| N k| k| K| K| K| N k| k| K| N| k| K| K| k| K| N| K| K| K| k| K| X| *| K| | *| FOVAR

e I I S YT Y B I Y B B B N e B N e 1 e B I N e I N e e T T o N T B 1B YR




324 FIG.198 FRAME(EJECTOR)SYSTEM

(K
gl

\\‘
\

& b
3401-672 -0100
S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51 1 5?1 g (E ll} REMARKS
31 |V362-260-008-00 NUT/WASHER/MS8 * !
32 [3401-672-260-00 PLATE/STAYCOMP * 1
* 2

33 [V211-360-802-00 BOLT,SP/M8X20




FIG.199 DRIVE(CYLINDER)SYSTEM
16

3401-701 -0100

325

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-701-023-01

PULLEY/V3B155

N0 N

3824-701-010-00

KEY/7X7X44

3680-650-004-10

WASHER/25X40X03

V401-160-016-00

WASHER,SP/M16

V304-260-016-00

INUT/M16

3746-111-011-00

WASHER

3401-701-007-00

CASE/INPUT/RH

(IO U~ W DD

V211-660-805-00

BOLT,SP/M8X50/7T

V363-260-010-00

NUT/WASHER/M10

3401-701-009-00

SHAFT/INPUT/1

1614-203-015-00

BEARING/BALL

V707-140-062-00

RING,SNAP/R62

3673-701-005-00

BEARING/BALL

1656-203-021-00

SEAL/OIL

3401-701-006-00

SHAFT/INPUT/2

1568-270-002-00

BEARING,BALL/6306

3401-701-015-00

GEAR/BEVEL/17

V335-260-014-00

INUT/M14,P=1.5

V401-160-014-00

WASHER,SP/M14

3829-701-017-00

WASHER,14X38X04

3401-701-002-00

CASE/GEAR/INPUT

V211-661-003-00

BOLT,SP/M10X30/7T

V211-660-802-50

BOLT,SP/M8X25/7T

V522-100-801-60

IPIN,ST,A/8X16

35660-102-029-10

PLUG, OIL FILLER

7955-201-026-00

PLUG,DRAIN (1/4)

3401-701-004-00

COLLAR/36X43X65

3401-701-005-00

GEAR/BEVEL/31

1427-117-001-00

WASHER/13X50X3

V401-160-012-00

WASHER,SP/M12

% | K| | k| k| K| N| K| K| k| k| K| N| K| K| K| k| K| N| K| K| K| k| K| ¥| % K| k| ¥ FOVR

e e e e e B I T e e I e I e R e B e . Y e T e O T T =Y B A B YR B B R




326

3401-701 -0100

FIG.199 DRIVE(CYLINDER)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31

V335-260-012

-00

NUT/M12,P=1.25

1

32

V706-140-050

-00

RING,SNAP/S50

33

3401-701-003

-00

COVER/CASE/GEAR

34

V600-110-631

-00

BEARING,RB/6310

35

V211-660-802

-50

BOLT,SP/M8X25/7T

36

3625-701-003

-00

CAP,BLANK/52

37

3401-701-001

-00

SHAFT/CYLINDER/MAIN

38

V744-140-651

-20

SEAL,OIL/TC406512

39

V707-140-080

-00

RING,SNAP/R80

40

3676-107-005

-00

BEARING/BALL

41

3881-701-022

-01

METAL

51

42

V600-150-630

-50

BEARING,RB/6305SS

43

V707-140-062

-00

RING,SNAP/R62

44

V211-661-002

-50

BOLT,SP/M10X25/7T

$ | k| K| k| k| K| K| k| K| X| *| k| ¥ F O W

[ e N R T T T e e S | NS R S




3881-702C-0100

FIG.200 CASE(GEAR)SYSTEM

327

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=R Q

REMARKS

3817-702-004-11

PULLEY/VC136

3680-832-004-11

WASHER/17X33X3

A= 0N

3621-702-004-00

KEY,PULLEY

3805-701-018-10

WASHER(13X34X05)

V401-160-012-00

WASHER,SP/M12

V304-260-012-00

INUT/M12

e e B e e e

3676-702-009-10

CASE,GEAR/LH

(3|0 O~ W DD

V211-660-803-00

BOLT,SP/M8X30/7T

Ju
(=]

V231-360-801-20

FLANGEBOLT/M8X12

V720-101-900-80

O-RING/1A,P8

2157-201-004-10

PLUG,OIL

3650-702-002-10

CASE,GEAR/R

V211-660-803-00

BOLT,SP/M8X30/7T

V411-260-008-00

WASHER,PL/M8

V401-160-008-00

WASHER,SP/M8

V304-260-008-00

INUT/M8

3650-702-210-10

SHAFT/INPUT COMP

V744-125-450-70

SEAL,OIL/TC25457

3673-701-005-00

BEARING/BALL

3817-702-003-00

SHAFT,FAN

V704-140-017-00

RING,SNAP/17 C

2144-308-005-00

BEARING

V744-120-350-70

SEAL,OIL/TC20357

3650-702-004-00

GEAR/13

3256-401-008-00

KEY,CHAIN GEAR

2183-701-013-00

PLUG55

3650-702-005-10

GASKET/GEAR CASE

3881-702-220-01

LOCK COMP

51

V211-660-803-50

BOLT,SP/M8X35/7T

V211-660-802-00

BOLT,SP/M8X20/7T

% | K| K| k| k| K| X| K| X k| k| K| %| k| K| | k| K| %| k| K| %| K| K| X| % K| ¥| *| FOVR

e I I e B Y Y Y B Y B B B e A N I e T e T I I N I Y Y Y




328

FI1G.201 TENSION(BELT)SYSTEM(1/2)

3401-703 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

REMARKS

3401-703-200-

01

ARM/150 ASSY

N=on

V600-150-600-

30

BEARING,RB/6003SS

V705-140-035-

00

RING,SNAP/35 C

V704-140-017-

00

RING,SNAP/17 C

3824-703-002-

01

PULLEY/FT80X64

51

V600-150-620-

30

BEARING,RB/6203SS

V705-140-040-

00

RING,SNAP/40 C

(3|0 O [N

V704-140-017-

00

RING,SNAP/17 C

3818-703-053-

00

SPRING/HE220

3670-703-003-

00

ROD/10X165

V304-260-010-

00

NUT/M10

3881-703-220-

01

TENSION/ARM/1-2 ASSY

51

3676-133-013-

00

BUSH, 15X17X15

36567-703-001-

02

PULLEY/FT095X030

51

V600-150-620-

40

BEARING,RB/6204SS

V705-140-047-

00

RING,SNAP/47 C

V704-140-020-

00

RING,SNAP/20 C

3747-342-002-

00

WASHER

V704-140-015-

00

RING,SNAP/15 C

3747-342-001-

00

SPRING,CHAIN TENSION

3737-341-007-

00

ROD,CHAIN TENSION

V304-260-008-

00

NUT/M8

3824-703-240-

01

ARM,TENSION

51

3650-106-006-

00

BUSH/15X17X15

3737-314-003-

00

PULLEY, TENSION/70BS

V704-140-015-

00

RING,SNAP/15 C

3650-703-002-

00

PIN,TENTION

V411-260-012-

00

WASHER,PL/M12

V401-160-012-

00

WASHER,SP/M12

V304-260-012-

00

NUT/M12

| K| k| k| k| K| k| K| K| H| k| K| K| k| K| k| k| K| ¥| k| K| K| k| K| K| k| K| %| *| F OV

e e e = T e T T o R B B N B e B N O N Y I N Y Y B B N T S S




FIG.201 TENSION(BELT)SYSTEM(2/2)

31-PLEASE SEE 1/2 PAGE

3401-703 -0100

45

46

329

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

31 |3650-703-004-00

SPRING/HES85

32 |13825-703-200-01

ARM,TENSION,100

51

33 |3650-106-006-00

BUSH/15X17X15

34 [3805-703-006-00

IPULLEY/FT070X020

35 |V704-140-015-00

RING,SNAP/15 C

36 ([3747-342-002-00

WASHER

37 |V411-260-014-00

WASHER,PL/M14

38 |[V704-140-015-00

RING,SNAP/15 C

39 |1337-401-006-00

SPRING

40 13737-341-007-00

ROD,CHAIN TENSION

41 |V304-260-008-00

INUT/M8

42 |3881-703-260-01

ARM/TENSION COMP

51

43 13676-703-002-31

IPULLEY/FT/70

51

44 |[V600-150-620-20

BEARING,RB/6202SS

45 |V705-140-035-00

RING,SNAP/35 C

46 |V704-140-015-00

RING,SNAP/15 C

47 |V706-140-070-00

RING,SNAP/S70

48 13659-114-002-20

SPRING/HE112

49 |3737-341-007-00

ROD,CHAIN TENSION

50 |V304-260-008-00

INUT/M8

bl |[3829-703-260-01

ARM/TENSION/S

51

52 |13852-703-003-00

BUSH/60X65X15

53 13656-114-006-01

PULLEY/FT085X032

51

54 |3768-152-015-00

COLLAR,HST TENSION

556 |V600-150-620-30

BEARING,RB/6203SS

56 |[V705-140-040-00

RING,SNAP/40 C

57 |V704-140-017-00

RING,SNAP/17 C

58 |V706-140-060-00

RING,SNAP/S60

59 |13737-341-007-00

ROD,CHAIN TENSION

60 [3659-114-002-20

SPRING/HE112

| k| K| k| k| K| k| K| N | k| | K| N| k| K| K| K| K| N| K| K| K| K| K| X| ¥ K| k| *| FOVR

e e e e e B e I e I el e L e O e B e I I e T e e T O Y A 1B R B TR R




330 FI1G.201 TENSION(BELT)SYSTEM(2/2)

31-PLEASE SEE 1/2 PAGE

\%2738
Y -
| @,
41—= 34 35
3401-703 -0100
S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P J5T01 T O |R REMARKS
C | E16 C|L|P
* 2

61 |[V362-260-008-00 NUT/WASHER/M8




3401-704 -0100

F1G.202 COUNTER SYSTEM

331

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-704-310-01

COUNTER COMP

N0 N

3824-704-004-00

SHAFT, COUNTER

V600-150-630-50

BEARING,RB/6305SS

V707-140-062-00

RING,SNAP/R62

3881-704-002-01

IPULLEY/V7B216B135

51

3824-704-005-00

SCREW

3653-704-004-00

KEY/07X08X66

(IO O~ W DD

3630-170-005-00

WASHER,ROLLER

V401-160-020-00

WASHER,SP/M20

V304-260-020-00

INUT/M20

3650-112-005-10

KEY/8X7X36

3881-704-004-01

PULLEY/V3B154C124B12

51

3680-650-004-10

WASHER/25X40X03

V211-660-802-00

BOLT,SP/M8X20/7T

V211-660-802-50

BOLT,SP/M8X25/7T

V363-260-008-00

INUT/WASHER/M8

3881-704-320-11

BASE/TENSION COMP

51

V201-361-002-0B

BOLT/M10X20/7T,SEAL

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

3401-704-001-00

PULLEY/FT131/VB080

V600-150-630-30

BEARING,RB/6303SS

V705-140-047-00

RING,SNAP/47 C

3805-701-018-10

WASHER(13X34X05)

V401-160-012-00

WASHER,SP/M12

% k| K| k| R| K| k| k| K| K| k| K| | K| K| K| K| K| K| K| K| X| *| ¥ F| * O

e ) e - e . N S N T T A N e B X N Y Y Y TR Y

V304-260-012-00

INUT/M12




332 FI1G.203 BELT(THRESHING)SYSTEM
208-6 233-27

202-12 2 01-25
3401-705 -0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

o~
ali=Neo!
=~ Q

REMARKS

3824-705-002-00 BELT,V,VB056 3

3881-705-005-00 BELT/B63.5-20

3824-705-005-20 BELT,V/SC136

3401-705-007-00 BELT/VB047

3401-705-003-00 BELT/VC046

3824-705-006-10 BELT,V,SC125

3881-705-002-00 BELT/VC044

3881-705-004-00 BELT/VB041

*| K| N k| K| K| % ¥ X OTW®W

© (00 [~J/O |0 W (N~
Y e e S e

3401-705-008-00 BELT/VB042




3401-710 -0100

F1G.204 CHAIN(FEED)SYSTEM

333

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-710-210-20

RAIL/CHAIN/5 COMP

3852-603-054-10

INSULATOR/795

3857-603-204-10

INSULATOR/45

3676-710-224-00

INSULATOR

3891-710-218-00

INSULATOR/70

3817-603-505-10

INSULATOR/110

3857-603-203-10

INSULATOR/148

(IO O~ W DD

3401-710-227-00

SEAL/25X25X475

3650-710-001-01

ROLLER,CHAIN

7F

V600-150-620-10

BEARING,RB/6201SS

V705-140-032-00

RING,SNAP/32 C

V704-140-012-00

RING,SNAP/12 C

V211-561-003-50

IBOLT,S/M10X35/7T

3659-170-003-00

WASHER/11X30X3

3891-710-240-02

ARM COMP

7F

3881-710-001-02

SPROCKET/FEED/8

TF

V600-150-620-40

BEARING,RB/6204SS

V705-140-047-00

RING,SNAP/47 C

V704-140-020-00

RING,SNAP/20 C

3891-710-380-02

PLATE COMP

7F

V363-260-010-00

NUT/WASHER/M10

3825-152-005-00

SHIM/1.0

3401-710-290-00

ARM/140 ASSY

3656-631-005-00

BUSH/15X17X20

3756-362-008-00

COVER,DUST PROOF

3401-710-001-00

ROLLER/100

V600-150-620-20

BEARING,RB/6202SS

V705-140-035-00

RING,SNAP/35 C

V704-140-015-00

RING,SNAP/15 C

V411-260-014-00

WASHER,PL/M14

N | K| N % k| K| k| K| K| k| k| K| N| K| K| k| k| K| N| k| K| K| K| K| X| % K| ¥| *| FOVAR

e e e L e B T I I I R B B A Y (O XY U XY X TR Y e A R T N




334

3401-710 -0100

FI1G.204 CHAIN(FEED)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31

V704-140-015-

00

RING,SNAP/15 C

1

32

3659-114-002-

20

SPRING/HE112

33

3888-703-001-

00

IROD/10X200

34

V363-260-010-

00

NUT/WASHER/M10

35

3881-710-002-

02

ROLLER/114

7F

36

V600-150-620-

20

BEARING,RB/6202SS

37

V705-140-035-

00

RING,SNAP/35 C

38

3881-710-003-

01

HUB(40X28.5)

7F

39

3881-710-004-

01

HUB(40X16.5)

7F

40

3881-710-005-

00

BOLT/M12X90

41

V360-260-012-

00

NUT/WASHER/M12

42

3852-710-270-

11

SCRAPER COMP

7F

43

3881-710-012-

10

PLATE/GUARD

7F

44

V211-360-802-

50

BOLT,SP/M8X25

45

3401-710-300-

00

CHAIN/FEED/33X144

46

3680-710-320-

00

LINK,JOINT SET

47

3680-710-330-

00

LINK,OFFSET SET

48

3881-710-410-

10

PLATE/SCRAPER COMP

49

3881-710-021-

00

SCRAPER

50

3881-710-022-

00

PLATE/L/120X27

51

V363-260-008-

00

NUT/WASHER/M8

% | k| K| K| k| k| k| k| K| K| k| K| | K| K| X| X| k| ¥| *| F OW R

[ = I B N e e R N N e e e s s T s = I Y 1 Y Y




FI1G.20S HOLDER(STALK)SYSTEM 335

3401-711 -0100

TYPE OF MODEL

HJ5101

E16
1

KEY PART CODE DESCRIPTION

3401-711-200-00 HOLDER ASSY
3401-711-210-00 HOLDER COMP
3829-711-002-00 SPRING/HC120
3671-711-002-00 SPRING/CH130
V411-260-014-00 WASHER,PL/M14
V500-164-002-50 PIN,SPLIT/4X25
3650-711-001-00 SPRING/HC105
V411-260-012-00 WASHER,PL/M12
V500-164-002-00 PIN,SPLIT/4X20
3881-711-250-00 FRAME/HOLDER COMP
V211-361-203-00 BOLT,SP/M12X30

A -
=0oN
=R Q

REMARKS

O (00|30 O~ WD

¥ | K| k| K| K| X K| k| *| X| X OT®R
w R oo o o D D R R =

==
=]




336 FI1G.206 LOCK(RAIL/CHIN)SYSTEM

| :r!\ > N \_~

S

3401-712 -0100

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P HISTO1 T|o|R REMARKS
C E16 C|L |P
1 [3881-712-230-11 LEVER ASSY * ! 2H
2 /13650-106-006-00 BUSH/15X17X15 * 2
3 |83676-712-002-10 SPRING/HT031 * !
4 |V411-260-014-00 WASHER,PL/M14 * !
5 |V704-140-015-00 RING,SNAP/15C * !
6 /3881-712-210-01 FRAME/FRONT COMP * ! 51
7 |V362-260-008-00 NUT/WASHER/MS8 * !
8 [3401-712-250-00 STAY/RH COMP * 1
9 [3824-704-240-01 STOPPER/BELT COMP * ! 51
10 [3824-704-250-21 STOPPER/BELT/REAR * ! 51
11 |V211-660-802-00 BOLT,SP/M8X20/7T * 4
12 |[V211-661-002-00 BOLT,SP/M10X20/7T * 4
* 1

13 |3401-704-220-00 STOPPER/BELT COMP




FI1G.207 DRIVE(CHAIN)SYSTEM(1/3)

3401-714 -0100

337

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

=oa

REMARKS

3881-714-200-00

HST/21 ASSY

V721-103-105-00

O-RING/1A,G50

3888-340-310-00

ADAPTER/3/4-16UNF

3881-714-270-11

GEAR/SPUR/106 COMP

3888-340-013-00

BOLT/TORUNNION/M10

V304-260-010-00

INUT/M10

3881-714-004-01

PULLEY/VB089

(3|0 O~ W DD

8835-703-001-00

KEY/05X05X29

V301-260-006-00

INUT/M6

V200-260-601-20

IBOLT/M6X12

4131-103-004-00

WASHER/6X25X2.3

V210-260-601-20

BOLT,S/M6X12

3881-714-001-01

CASE/LH

51

3881-714-002-21

CASE/RH

51

V211-360-803-00

BOLT,SP/M8X30

V211-360-803-50

IBOLT,SP/M8X35

V231-360-801-20

FLANGEBOLT/M8X12

V720-101-900-80

O-RING/1A,P8

2157-201-004-10

IPLUG,OIL

3881-714-290-00

SHAFT/COUPLING/ COMP

V600-110-600-50

BEARING,RB/6005

V744-125-400-70

SEAL,OIL/TC25407

3881-714-230-10

GEAR/SPUR/10 COMP

V600-110-620-20

BEARING,RB/6202

3881-714-240-10

SHAFT/OUTPUT COMP

V600-110-620-30

BEARING,RB/6203

3881-714-250-31

TUBE/CHAIN/DRIV COMP

51

3651-832-009-00

R.B.B

V705-140-042-00

RING,SNAP/42 C

3740-124-003-00

SHATER, OIL(20)

| K| K| k| K| K| X| K| K| ®| k| K| N| k| K| k| k| K| N| k| K| K| k| K| X| % K| ¥| % FOVAR

e I e e e B T I e L Y Y B T N O N B e B e B Y I Y I Y Y B R T L T




338

3401-714 -0100

FIG.207 DRIVE(CHAIN)SYSTEM(2/3)

101
"
.:
lof
o

9

31~41-PLEASE SEE 1/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

A= -
ali=Neo!
=~ Q

HJ5101
E16

REMARKS

31

V744-130-420

-80

SEAL,OIL/TC30428

1

32

V211-360-802

-00

BOLT,SP/M8X20

33

3805-101-001

-00

BREATHER

34

3881-714-210

-10

GEAR/SPUR/6 COMP

35

1340-101-108

-00

WASHER

36

3676-702-007

-00

WASHER/1H-10

37

1560-112-003

-00

NUT,SM/M10

38

3881-714-005

-00

GEAR/SPUR/32

39

V211-360-801

-60

BOLT,SP/M8X16

40

3881-714-017

-11

COVER

51

41

V210-360-601

-20

BOLT,SP/M6X12

42

3881-714-016

-01

PLATE/STAY

51

43

V211-360-802

-00

BOLT,SP/M8X20

44

3401-714-210

-10

PLATE COMP

45

V211-360-802

-00

BOLT,SP/M8X20

46

3401-714-220

-00

PLATE COMP

47

3881-714-009

-02

TUBE/62

51

48

V201-260-814

-00

BOLT/M8X140

49

V401-160-008

-00

WASHER,SP/M8

50

V211-360-802

-00

BOLT,SP/M8X20

51

3881-714-300

-01

ARM/85 ASSY

51

52

3650-106-006

-00

BUSH/15X17X15

53

V411-260-014

-00

WASHER,PL/M14

54

V704-140-022

-00

RING,SNAP/22 C

55

3805-703-006

-00

PULLEY/FT070X020

56

V704-140-015

-00

RING,SNAP/15 C

57

3814-354-014

-20

SPRING/HE110

58

3737-341-007

-00

ROD,CHAIN TENSION

59

V362-260-008

-00

NUT/WASHER/MS8

60

3881-714-350

-01

PLATE/MOTOR COMP

% | K| K| k| k| K| k| k| K| k| k| K| %| k| K| k| K| K| %| k| K| k| k| K| ¥| % K| k| k| F OV AR

I N N e e e e T e B T B B B Ny B e B B Y Y Y e e B T T e

51




FI1G.207 DRIVE(CHAIN)SYSTEM(3/3)

61~66-PLEASE SEE 2/3 PAGE

3401-714 -0100

79

339

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

61

V201-360-803-00

BOLT/M8X30/7T

2

62

V304-260-008-00

INUT/M8

63

V201-260-814-00

BOLT/M8X140

64

V401-160-008-00

WASHER,SP/M8

65

V231-360-808-00

FLANGEBOLT/M8X80

66

V211-360-801-60

IBOLT,SP/M8X16

67

1754-640-200-00

MOTOR ASSY

68

V210-360-601-60

BOLT,SP/M6X16

69

3881-714-006-00

SHAFT/MOTOR

70

V580-140-402-00

IPIN,SPRING/4X20 W

71

3853-217-250-00

GEAR/SPUR/16 ASSY

72

2505-119-004-00

BUSH/16X18X10

73

3853-217-004-10

LINING/BRAKE

74

3853-217-003-00

PLATE/STOPPER

75

3853-217-011-00

SPRING/HC040

76

V335-260-016-00

INUT/M16,P=1.5

77

3881-714-014-00

METAL

78

V600-150-620-00

BEARING,RB/6200SS

79

V211-360-801-60

IBOLT,SP/M8X16

80

3881-714-370-00

METAIL/HOLDER COMP

81

V211-360-801-60

BOLT,SP/M8X16

82

3881-714-015-01

PLATE/SENSOR

B K| N k| K| X k| k| N| k| K| K| k| K| K| K| K| X| X| ¥ ¥| ¥ FOVAN

T I e N N e T O el O e T T B B o R O O Y Y Y Y X

51

83

V211-360-801-60

BOLT,SP/M8X16




340 FI1G.208 DRIVE(EJECTOR/STALK)SYSTEM

*ﬁ@ﬂ?ﬂ

1415 13

3401-720 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

™
(2]
A= -
ali=Neo!
=~ Q

3852-720-053-10 CASE/GEAR

V201-360-809-50 BOLT/M8X95/7T

V411-260-008-00 WASHER,PL/M8

V201-360-803-50 BOLT/M8X35/7T

V362-260-008-00 NUT/WASHER/M8

3881-720-012-01 PULLEY/VB140 51

3852-720-062-10 SHAFT/FRONT

(3|0 O (W N

3768-335-003-00 KEY,SPROCKET

9 [3805-701-018-10 WASHER(13X34X05)

10 |V401-160-012-00 WASHER,SP/M12

11 |V305-260-012-00 NUT/M12

12 |3890-720-001-00 GEAR/BEVEL/18

13 |3881-720-015-00 SHAFT/REAR

14 |3881-720-016-00 COLLAR/18X22X03

15 |V600-150-620-30 BEARING,RB/6203SS

16 |3742-341-004-00 KEY,CHAIN GEAR

17 |V704-140-015-00 RING,SNAP/15C

18 |3881-720-310-01 SHAFT/REAR COMP 51

19 13881-720-017-00 |COVER/40X48X180

20 |[3881-720-018-00 SHAFT/EJECTOR

21 |V600-150-620-30 BEARING,RB/6203SS

22 |3853-720-008-01 SPROCKET/6 51

23 |V401-160-012-00 WASHER,SP/M12

24 |V304-260-012-00 NUT/M12

25 |3881-720-350-00 CHAIN/FEED/33X7 ASSY

26 |[3881-720-370-00 OFFSET/LINK SET

% k| X X | k| K| K| k| K| X| k| K| k| k| K| X| k| K| k| K| K| X| X| K| ¥| *| X OV AN

L I N I e e i T e T e T S R I Y B X oY oY ey | B Y RO IS | I U XY

27 13881-720-380-00 JOINT/LINK SET




FIG.209 RAIL(EJECTOR/STALK)SYSTEM

3401-721 -0100

341

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-721-310-01

RAIL/FRONT COMP

N0 N

V706-140-050-00

RING,SNAP/S50

3881-721-330-01

ARM/EJECTOR COMP

3676-721-002-01

ROLLER/CHAIN

51

V600-150-630-10

BEARING,RB/6301SS

V705-140-037-00

RING,SNAP/37 C

3650-721-004-01

COLLAR,ROLLER

51

(IO O~ W DD

3881-721-011-00

IPIN/10X67

V363-260-010-00

NUT/WASHER/M10

3881-721-340-01

RAIL/REAR COMP

51

3881-721-003-01

PLATE/SUPPORT/REAR

51

3881-721-360-11

BRACKET/SENSOR COMP

51

V211-660-802-50

IBOLT,SP/M8X25/7T

3853-721-310-01

STAY/SENSOR COMP

51

1425-621-004-00

HOLDER/JE/9-9

V211-360-802-00

IBOLT,SP/M8X20

3853-721-006-00

GUIDE/SENSOR/REAR

V211-360-801-60

IBOLT,SP/M8X16

3689-721-003-00

SPRING/HC157

3689-721-001-00

IPIN/10X117

W201-261-212-00

BOLT

V304-260-012-00

INUT/M12

3881-721-350-01

PLATE/GUIDE COMP

51

V211-660-802-00

IBOLT,SP/M8X20/7T

3881-721-250-01

GUIDE/CHAIN/FRONT

51

3881-721-012-01

SHIM

51

3881-721-013-01

SHIM/1.0

51

V211-661-003-50

BOLT,SP/M10X35/7T

3881-721-014-00

GUIDE/STALK

V211-660-802-00

BOLT,SP/M8X20/7T

% | K| K| k| k| K| %| K| | k| k| K| N| k| K| K| k| K| %| k| K| | k| K| X| X K| ¥| *| FOVAR

e I S e B I T e el B e e el B e I S I I e I S e I e e 1~ U YR YR B R




342

FI1G.210 HOLDER(EJECTOR/STALK)SYSTEM

3881-722 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3852-722-051-

00

RUBBUR

3881-722-250-

01

PLATE COMP

51

V360-260-006-

00

NUT/WASHER/M6

3881-722-200-

11

GUIDE/EJECTOR COMP

51

3650-722-206-

10

RUBBER/PROTECTION

3824-722-051-

00

PLATE/L/12X140

V195-164-008-

40

SCREW 4X08

(3|0 O [N

3881-722-240-

01

HOLDER/FRONT COMP

51

V362-260-008-

00

NUT/WASHER/M8

3650-722-001-

00

SPRING/HC55

V411-260-016-

00

WASHER,PL/M16

V500-163-002-

00

PIN,SPLIT/3X20

3852-722-540-

01

PLATE/HOLDER/REAR

51

V211-360-802-

00

BOLT,SP/M8X20

3676-722-003-

00

SPRING(HC075)

3728-151-242-

00

BOSS,ARM

3768-337-013-

00

WASHER

V500-163-002-

00

PIN,SPLIT/3X20

3852-722-730-

01

GUIDE COMP

51

V211-360-802-

00

BOLT,SP/M8X20

3881-722-003-

10

GUIDE

V211-360-802-

50

BOLT,SP/M8X25

k| K| K| k| K| K| k| k| N| k| K| K| k| K| K| k| K| K| k| ®| ¥| *| X OWAN

L I I I I B Y N Y Y N e L T e T e I o O O A S S [ Y Y e

V363-260-008-

00

NUT/WASHER/MS8




FIG.211 EJECTOR(HEAD)SYSTEM

3401-723 -0100

-

I e}@w“s

343

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=R Q

REMARKS

3881-723-310-11

BRACKET COMP

N0 N

V211-360-802-00

BOLT,SP/M8X20

V211-661-002-50

BOLT,SP/M10X25/7T

3881-723-001-01

SPROCKET/5

51

3881-723-002-00

SHAFT/EJECTOR

V600-150-620-20

BEARING,RB/6202SS

V363-260-010-00

NUT/WASHER/M10

(IO O~ W DD

3881-723-003-01

COLLAR/18X22X30

51

V704-140-017-00

RING,SNAP/17 C

3881-723-290-01

GUIDE/CHAIN/REAR

51

3881-723-004-01

SHIM/1.0

51

V211-661-003-00

BOLT,SP/M10X30/7T

3881-723-330-01

COVER/EJECTOR/R COMP

51

V211-360-801-60

BOLT,SP/M8X16

3881-723-350-01

COVER/EJECTOR/L COMP

51

3881-723-370-01

HOLDER/TENSION COMP

51

V363-260-008-00

INUT/WASHER/M8

V210-660-603-50

IBOLT,SP/M6X35/7T

3676-723-003-01

COLLAR/07X11X25

51

3676-723-005-00

GUIDE

3657-522-001-00

SPROCKET/18

3676-723-002-02

COLLAR/16X22X15

51

V363-260-010-00

INUT/WASHER/M10

3881-723-200-00

LUG/120 ASSY

2796-101-030-00

JOINT,PLANTING DRIVE

2149-202-018-00

CHAIN,OFFSET LINK

| I I Y S I Y YR TR Y B A B N N e B ) e I L I T I

3664-501-211-00

TAIN

3643-410-202-00

PIN,LUG

3881-723-005-01

PULLEY/TENSION

51

3881-723-006-00

COLLAR/15X20X08

| K| K| k| k| K| %| k| N | k| k| K| N| k| K| k| K| K| X| k| K| | k| K| X| % K| | *| FOVAR




344

FI1G.211 EJECTOR(HEAD)SYSTEM

3401-723 -0100

T

43

31 29 @42 30 39 X

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

31

V600-150-620-

20

BEARING,RB/62025S

2

32

V705-140-035-

00

RING,SNAP/35 C

33

3817-513-001-

00

PIN/MO08X87

34

4101-102-038-

00

WASHER/24X9X3.2

35

3625-151-001-

00

WASHER

36

V363-260-008-

00

NUT/WASHER/M8

37

3817-513-230-

10

TENSION,HEAD,RH

38

3817-513-002-

00

SPRING/HC150

39

1301-411-005-

00

PIN,HAIR

40

V411-260-012-

00

WASHER,PL/M12

41

3676-723-006-

00

GUIDE

42

3890-723-002-

00

PLATE

| k| K| k| k| K| %] K| K| % *| ¥ X OW®R

L I I Y Y L L |

43

V363-260-008-

00

NUT/WASHER/M8




FI1G.212 CONTROL(SORTER)SYSTEM

3881-726 -0100

345

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=R Q

REMARKS

3881-726-240-31

STAY/MOTOR/SIEV COMP

N0 N

V211-360-801-60

BOLT,SP/M8X16

3881-726-270-11

GEAR/SIEVE  ASSY

1588-515-008-00

BUSH/15X17X25

V704-140-015-00

RING,SNAP/15 C

3888-726-200-00

MOTOR/LH ASSY

3888-726-001-00

TAPPINGSCREW/M5X12

(IO O~ W DD

V401-160-005-00

WASHER,SP/M5

3881-726-220-31

STAY/MOTOR/WINDOW

51

V211-360-801-60

BOLT,SP/M8X16

3881-726-260-01

GEAR/WINNOWER ASSY

51

1588-515-008-00

BUSH/15X17X25

V704-140-015-00

RING,SNAP/15 C

3888-726-200-00

MOTOR/LH ASSY

3888-726-001-00

TAPPINGSCREW/M5X12

V401-160-005-00

WASHER,SP/M5

3881-726-210-01

ARM COMP

51

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

IPIN,SPLIT/2.5X20

3881-726-001-01

COLLAR/16X22X40

51

V411-260-010-00

WASHER,PL/M10

V401-160-010-00

WASHER,SP/M10

V304-260-010-00

INUT/M10

3881-726-200-00

CABLE/CHAFFER/A ASSY

V411-260-008-00

WASHER,PL/M8

V500-162-502-00

IPIN,SPLIT/2.5X20

V411-260-006-00

WASHER,PL/M6

2130-601-018-00

IPIN,SNAP/6

1342-402-006-00

BAND,WIRE/250

3881-726-290-01

STAY/SENSOR COMP

N | K| K| k| k| K| k| K| N | k| k| K| N| k| K| K| k| K| N| k| K| K| k| K| X| ¥ K| ¥| ¥ FOVAR

e S I e e T e el e T e e O R O O R Y B Y Y A U SV B YUY U B e B B R U

51




346 FIG.212 CONTROL(SORTER)SYSTEM

3881-726 -0100

31 |[V363-260-008-00 NUT/WASHER/M8

S |TYyPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION P J5T01 T O |R REMARKS
C | E16 C|L|P
* 1
*

32 |V211-360-802-00 BOLT,SP/M8X20 !




FIG.213 COVER(CYLINDER/OPEN)SYSTEM

3401-727 -0100

347

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

3401-727-200-00

STAYMOTOR COMP

3656-742-011-00

BOLT/SP/M8X16/

1789-695-260-10

MOTOR/DC ASSY

V210-360-605-00

IBOLT,SP/M6X50

3895-727-240-11

PLATE/ARM/CLUTC COMP

51

V362-260-008-00

INUT/WASHER/M8

3401-727-210-00

ROD/COVER/LOCK/ COMP

(IO O~ W DD

3401-727-220-00

ROD/COVER/LOCK/ COMP

V363-260-008-00

NUT/WASHER/M8

V411-260-010-00

WASHER,PL/M10

V560-160-010-00

IPIN/SNAP

V411-260-014-00

WASHER,PL/M14

| k| K| K| K| K| K| K| K| X *| ¥ X OW®R

e I I T Y T Y U1 R B U

V500-163-002-50

IPIN,SPLIT/3X25




348

3401-730 -0100

FI1G.214 WINNOWER SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A=~

jaleNe]

=~ Q

REMARKS

3881-730-210-

00

SHAFT/WINNOWER COMP

3881-730-001-

00

PLATE/FAN

4

V210-660-601-

60

BOLT,SP/M6X16/7T

Ju
(=]

V600-150-620-

30

BEARING,RB/6203SS

V705-140-040-

00

RING,SNAP/40 C

3650-730-001-

00

METAL,WINNDWER LH

V211-660-802-

50

BOLT,SP/M8X25/7T

(3|0 O (W N

3650-730-004-

00

CAM,WINNDWER

3650-730-005-

00

PIN

V411-260-010-

00

WASHER,PL/M10

V710-140-008-

00

RING,SNAP/8 E

3833-730-001-

01

PULLEY/A/BELT CONTRO

51

3817-730-003-

00

SEAL

3650-730-011-

00

BUSH/17X19X15

V600-150-600-

60

BEARING,RB/6006SS

3675-730-002-

01

PULLEY/B

51

3675-730-003-

00

PIN/10X32

V363-260-008-

00

NUT/WASHER/M8

3746-242-006-

00

KEY,CONVEY GEAR

1427-431-003-

00

WASHER/13X32X3

V401-160-012-

00

WASHER,SP/M12

V304-260-012-

00

NUT/M12

3650-730-002-

00

METAL,WINNDWER RH

V211-660-802-

00

BOLT,SP/M8X20/7T

| k| K| k| k| K| k| k| K| k| K| K| X| k| K| k| k| K| ¥| k| K| % *| X OW R

[ I e e e e =2 = e e L A Y B S B S S B B U RS S I X




3881-731B-0100

FIG.215 LINK(WINNOWER)SYSTEM

349

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

3881

-731-

210-

00

SHAFT/WINDOW/SELECT

37417

-342-

002-

00

WASHER

3650

-731-

002-

10

ROD

V411

-260-

010-

00

WASHER,PL/M10

O[O x|

V304

-260-

010-

00

INUT/M10

*| k| X %| ¥ X OV

S e e e

7957

-501-

004-

00

IPIN,HAIR




350 FIG.216 FAN(ZND?SYSTEM
e |
// ) 6

?” -~ °  —FIG.183

>

3401-732 -0100

TYPE OF MODEL | 1

HJ5101 T
E116 C

KEY PART CODE DESCRIPTION REMARKS

ali=Neo!
=~ Q

3881-732-210-00 SHAFT/FAN/2ND COMP

3881-732-005-00 PLATE/FAN/2ND 4

Ju
(=]

V210-660-601-60 BOLT,SP/M6X16/7T

3650-730-002-00 METAL,WINNDWER RH

V600-150-620-30 BEARING,RB/6203SS

V211-660-802-00 BOLT,SP/M8X20/7T

3824-732-003-01 METAL/FAN/2ND 51

(3|0 O [N

V600-150-620-30 BEARING,RB/6203SS

9 |[V705-140-040-00 RING,SNAP/40 C

10 |V211-660-802-50 BOLT,SP/M8X25/7T

11 |V211-660-803-00 BOLT,SP/M8X30/7T

12 |V305-260-008-00 NUT/MS8

13 |V411-260-008-00 WASHER,PL/M8

14 |3824-732-004-00 GUIDE,WIRE/SIEVE

15 |3824-601-007-00 CLAMP,WIRE/SIEVE

16 |3824-732-001-21 PULLEY/FT80X030 51

17 |V411-260-010-00 WASHER,PL/M10

18 |V401-160-010-00 WASHER,SP/M10

| k| K| K| k| K| K| k| K| K| k| K| H| k| K| %| %*| ¥ X OW®R

N s e I e e e e e e e e L

19 |V304-260-010-00 NUT/M10




3401-740 -0100

FIG.217 DRIVE(SEPARATOR)SYSTEM

351

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-740-001-00

SHAFT/SEPARATOR

3824-740-058-00

PROTECTOR/6303/INNER

3676-740-008-00

BEARING R.B.B.

3829-740-012-10

BEARING/BALL

3852-740-011-01

SHAFT/CRANK

51

3680-171-013-00

WASHER/20X35X01

3768-335-003-00

KEY,SPROCKET

(IO O~ W DD

V334-260-010-00

INUT/M10

V401-160-010-00

WASHER,SP/M10

3852-740-014-00

WASHER/11X26X2

3824-740-061-00

METAL/CRANK

3680-740-005-01

PLATE,SEPARATOR

51

V211-660-802-50

IBOLT,SP/M8X25/7T

V211-660-802-50

BOLT,SP/M8X25/7T

3801-740-002-10

HOLDER,BEARING

V211-660-802-50

BOLT,SP/M8X25/7T

3852-740-009-11

FLANGE

51

3768-335-003-00

KEY,SPROCKET

V304-260-012-00

INUT/M12

V401-160-012-00

WASHER,SP/M12

3805-701-018-10

WASHER(13X34X05)

V211-660-803-00

BOLT,SP/M8X30/7T

V363-260-008-00

NUT/WASHER/M8

3852-740-210-01

PULLEY/VB205 COMP

51

3824-740-001-01

WEIGHT/SEPARATOR/A

51

3881-740-002-01

PLATE

51

V211-360-805-00

BOLT,SP/M8X50

3768-335-003-00

KEY,SPROCKET

V304-260-012-00

INUT/M12

V401-160-012-00

WASHER,SP/M12

N | K| K| k| k| K| K| K| K| k| k| K| N| k| K| %| k| K| %| K| K| %| ®| K| X| ¥ K| ¥ *| FOVAR

e e T Y N B S [N (S [V ey [y T B Y B U= Y Y Y B Y B ) O ) O N Ry L O O N Y B - e




352

3401-740 -0100

FI1G.217 DRIVE(SEPARATOR)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

jaleNe]

=~ Q

REMARKS

31

3805-701-

018-

WASHER(13X34X05)

1

32

3881-740-

230-

WEIGHT/SEPARATE COMP

51

33

3824-740-

002-

WEIGHT/SEPARATOR/B

51

34

V201-260-

807-

BOLT/M8X70

35

V401-160-

008-

WASHER,SP/M8

36

V411-260-

008-

WASHER,PL/M8

37

3650-740-

001-

GUIDE/RBB/LH)

38

V211-660-

802-

BOLT,SP/M8X20/7T

39

3650-740-

002-

GUIDE/RBB/RH

40

V211-660-

802-

BOLT,SP/M8X20/7T

41

3800-835-

026-

SHIM/0.5

| k| K| k| K| K| %| k| X| k| X OT R

N W M| | | N NN




FI1G.218 SEPARATOR SYSTEM

3401-741 -0100

353

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-741-310-00

SEPARATOR  COMP

V600-150-620-20

BEARING,RB/6202SS

V704-140-015-00

RING,SNAP/15 C

3852-741-058-10

SEAL/SEPARATOR

3881-741-380-00

PLATE/SEAL/LH COMP

V211-360-802-00

IBOLT,SP/M8X20

V362-260-008-00

NUT/WASHER/M8

(IO O~ W DD

3881-741-390-00

PLATE/SEAL/RH COMP

©

V211-360-802-00

BOLT,SP/M8X20

[ay
o

V362-260-008-00

INUT/WASHER/M8

Ja—y
=

3653-741-230-11

REINFORCEMENT,ROCK

N o DN | W M| e DN D] DD

51

=
3]

V111-168-002-50

SCREW/M8X25

-
1

—
w

V362-260-008-00

INUT/WASHER/M8

-
N

—
S

3650-741-002-00

SPRING/HE90

[y
o

3881-741-021-00

ROD/CONNECTOR

[ay
2]

3685-741-002-00

SEAL/REAR

(e
]

3881-741-022-00

PLATE/L/183X13

=
Qo

V195-164-008-40

SCREW 4X08

—
©

3824-742-006-00

SEAL,2ND

[\
o

3676-742-005-00

PLATE(L/640X29)

[\
—

V361-260-006-00

NUT,WASHER/M6

N
[\

3881-741-350-10

RACK/GRAIN COMP

[\
w

V211-360-802-00

BOLT,SP/M8X20

DN
=

3852-741-072-10

SEAL/RACK

DN
ot

3881-741-023-00

PLATE/I/20X650

[\
(2}

V195-164-008-40

SCREW 4X08

[\
]

3852-741-054-20

SEAL/FRONT

1N
Qo

3676-741-207-00

PLATE(L/620X32)

DN
©

V362-260-008-00

NUT/WASHER/M8

w
=]

3881-741-024-00

PLATE/L/70X13

| k| N k| | K| % | K| K| k| | K| N| k| K| K| k| K| ¥| k| K| | k| K| X| % K| | ¥ FOVAR

T N e e A I Y A S I L e e < S R




FIG.218 SEPARATOR SYSTEM

354

3401-741 -0100

REMARKS

[N~

VOO

— =

—

=

a

o

=

5=

Mmm24114

=n

7% S E" SN N P O P

z

=

i ~ &

» P

i |

& o WXR

@) 98 oK

I
=S
ARAMU
BOH
(DI DIDIMP4
oloo|o|o
< oo

m [©@|o~ -0

a |w|owolo

o |o|°ono

®) - - O

= | O || ©

mnn71772

A |0 ol
[TeJ =2 Yo1N SN
0| ™ 0| ™
|| || >

M — | | |10

Z ||| 3 e ed




FI1G.219 SIEVE SYSTEM(1/2)

3401-742 -0100

355

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-742-011-00

CHAFFER/A

3881-742-012-00

CHAFFER/B

3853-742-005-00

HOLDER/CHAFFER/LH

3853-742-006-00

HOLDER/CHAFFER/RH

3881-742-013-00

SIEVE/GRAIN/A

3881-742-014-00

SIEVE/GRAIN/B

3852-742-074-00

HOLDER/CHAFFER/GRAIN

(IO O~ W DD

3852-742-075-00

HOLDER/CHAFFER/GRAIN

3881-742-015-00

PLATE/SIEVE

V211-360-802-00

IBOLT,SP/M8X20

3881-742-8310-00

PLATE/LINK/RH COMP

3881-742-016-00

PLATE/SIEVE/LINK

3881-742-320-00

ARM/PLATE/LH COMP

= W e O O W U B O W W

1305-241-001-00

PIN,HAIR

|
(=]

V500-163-002-00

IPIN,SPLIT/3X20

Co|

3401-742-002-00

INET/18

[ury

V211-260-802-00

BOLT,S/M8X20

—
[=}

3740-314-017-00

WASHER, TENSION

10

V362-260-008-00

INUT/WASHER/M8

3881-742-330-00

SIEVE COMP

V211-360-802-00

BOLT,SP/M8X20

3881-742-340-00

STRAW-RACK  COMP

3829-742-008-01

FIN,STRAWRACK

51

3829-742-009-01

FIN,STRAWRACK

51

3676-742-009-00

PLATE(U/30X56)

3676-742-011-00

PLATE/L/29X56

3676-742-012-00

PLATE(L/12X56)

V361-260-006-00

NUT,WASHER/M6

V211-360-802-00

BOLT,SP/M8X20

V211-360-802-50

IBOLT,SP/M8X25

N | K| N k| k| K| %| K| K| k| B K| K| k| K| K| k| K| X| k| K| K| K| K| X| X K| ¥ * FOVR




356 FIG.219 SIEVE SYSTEM(2/2)

47
44
)

3401-742 -0100

TYPEOFMODEL| I | C |G
KEY PART CODE DESCRIPTION HJ5101 T O|R REMARKS
E16 C|L|P
31 |3881-742-360-00 RACK COMP

32 |V211-360-802-00 BOLT,SP/M8X20

33 [3881-742-380-10 RETURNPAN/1IST COMP

34 [V211-360-802-00 BOLT,SP/M8X20

35 [3824-742-007-00 RUBBER,1ST

36 |3680-742-006-00 PLATE,L/640X16

37 |V360-260-006-00 NUT/WASHER/M6

38 13825-742-052-00 PLATE/1ST/ADJUST

39 13852-742-056-10 RUBBER/1ST/REAR

40 |3881-742-017-00 PLATE/L/660X23

41 |V195-164-008-40 SCREW 4X08

42 |3825-742-290-00 PLATE,1ST/LOWER

43 |[V211-360-801-60 BOLT,SP/M8X16

44 |3881-742-390-10 PLATE/GUIDE COMP

45 |V211-360-802-00 BOLT,SP/M8X20

46 |3881-742-018-00 PLATE/L/660X62

47 |[V361-260-006-00 NUT,WASHER/M6

48 [3881-742-280-00 STAY/WIRE COMP

49 |3881-742-290-00 PLATE/L/650X22 COMP

50 |V363-260-008-00 NUT/WASHER/MS8

51 [3881-742-006-00 SEAIL/REAR/2ND

52 13650-742-238-00 HOLDER,TANK SEAL

k| k| N | k| X | X k| k| K| k| K| X| K| K| K| k| K| X| ¥| k| X| *| X OV AR

1 I I N N N e e s - T e T A YR 1 | RS R RS B | S IS IS I Y B NS e

53 |V361-260-006-00 NUT,WASHER/M6




3401-750 -0100

FIG.220 SPIRAL(IST)SYSTEM

357

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-750-210-00

SHAFT/1ST/SIDE COMP

3401-750-002-00

CASE/1ST/A

V211-660-803-00

BOLT,SP/M8X30/7T

V363-260-008-00

INUT/WASHER/M8

3824-750-051-01

CASE 18T

51

V211-660-803-00

IBOLT,SP/M8X30/7T

V600-130-620-40

BEARING,RB/6204Z7Z

(IO O~ W DD

V705-140-047-00

RING,SNAP/47 C

V600-130-620-20

BEARING,RB/6202ZZ

V705-140-035-00

RING,SNAP/35 C

V744-125-470-80

SEAL,OIL/TC25478

3737-211-007-00

CAP/35

3680-750-011-20

SHAFT/1ST/RH

3676-834-003-40

GEAR/BEVEL/13

V704-140-015-00

RING,SNAP/15 C

3680-750-009-10

SHAFT,RAISE UP/1ST

V704-140-017-00

RING,SNAP/17 C

V231-361-202-00

FLANGEBOLT/M12X20

V720-102-401-20

O-RING/1A,P12

3881-750-011-01

METAL/1ST/LH

51

3824-750-002-01

PLATE,METAL,1ST

51

V600-150-620-40

BEARING,RB/6204SS

V705-140-047-00

RING,SNAP/47 C

V211-660-802-50

IBOLT,SP/M8X25/7T

V363-260-008-00

INUT/WASHER/M8

3881-750-012-01

PULLEY/V2C168C135

51

3768-313-014-00

KEY,ECCENTRIC LH

3805-701-018-10

WASHER(13X34X05)

V401-160-012-00

WASHER,SP/M12

V304-260-012-00

INUT/M12

K| K| N % k| K| k| K| | k| k| K| N| k| K| | K| K| K| K| K| %| k| K| X| % K| k| *| FOVR

e e B e I T e I e B e T e T B R Y B N Y S Y I 1Y B VB YR CY R U S Y U1 R




358 FIG.220 SPIRAL(1ST)SYSTEM

3401-750 -0100

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51 1 5?1 g i) ll} REMARKS
31 [3833-750-250-03 COVER,LOWER/1ST * ! 51
32 [3817-750-234-00 SEAL/03X10X460 * !
33 |[V211-360-802-00 BOLT,SP/M8X20 * !
34 [3817-750-240-03 COVER/RH/1ST * ! 51
35 |3817-750-234-00 SEAL/03X10X460 * 1
*

36 |V211-360-802-00 BOLT,SP/M8X20




3401-760 -0100

FI1G.221 SPIRAL(2ND)SYSTEM

359

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3881-760-210-10

SHAFT/2ND COMP

3824-760-052-00

PLATE

3650-801-009-00

BOLT/M8X20

V401-160-008-00

WASHER,SP/M8

3881-760-011-01

PULLEY/VC113

51

3768-335-003-00

KEY,SPROCKET

3805-701-018-10

WASHER(13X34X05)

(IO O~ W DD

V401-160-012-00

WASHER,SP/M12

V304-260-012-00

INUT/M12

3668-440-005-00

METAL/DRUM

V600-150-620-40

BEARING,RB/6204SS

V705-140-047-00

RING,SNAP/47 C

V211-660-802-00

IBOLT,SP/M8X20/7T

3881-760-230-01

PLATE/U/158X127 COMP

51

V211-660-802-00

BOLT,SP/M8X20/7T

V362-260-008-00

INUT/WASHER/M8

3824-760-051-31

CASE/2ND

51

V211-660-803-00

BOLT,SP/M8X30/7T

V363-260-008-00

INUT/WASHER/M8

V600-130-620-40

BEARING,RB/62047Z7Z

V705-140-047-00

RING,SNAP/47 C

V600-130-620-20

BEARING,RB/6202ZZ

V705-140-035-00

RING,SNAP/35 C

V744-125-470-80

SEAL,OIL/TC25478

3737-211-007-00

CAP/35

3680-750-011-20

SHAFT/1ST/RH

3676-834-003-40

GEAR/BEVEL/13

V704-140-015-00

RING,SNAP/15 C

3680-750-009-10

SHAFT,RAISE UP/1ST

V704-140-017-00

RING,SNAP/17 C

N | K| K| ®| k| K| %| K| N k| B| K| N| k| K| k| k| K| N| K| K| %| k| K| X| k| K| ¥| *| FOVAR

e e e L I B T I e O Y B B Y O e B B Y Y Y Y R A T N T T




360

3401-760 -0100

FIG.221 SPIRAL(2ND)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A= -

jaleNe]

=~ Q

REMARKS

31

V231-361-

202-

00

FLANGEBOLT/M12X20

32

V720-102-

401-

20

O-RING/1A,P12

33

3824-760-

510-

03

COVER/LOWER/2ND

51

34

3824-760-

514-

00

SEAL 03X08X480

35

V211-360-

802-

00

BOLT,SP/M8X20

36

3824-760-

520-

13

COVER/UPPER/2ND

51

37

3824-760-

524-

00

SEAL 03X08X400

38

V211-360-

802-

00

BOLT,SP/M8X20

*| K| ¥| k| K| X *| X OT O

[ I I Y B Y R S




FI1G.222 SPIRAL(2ND/UPPER)SYSTEM

3401-761A-0100

361

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-761-

210-00

TUBE/UNLOAD/T COMP

3824-761-

508-00

SEAL/12X08X610

V211-360-

802-00

IBOLT,SP/M8X20

3824-761-

610-03

COVER/UPPER/2ND/T

51

3643-760-

204-00

SEAL/210

3673-761-

713-00

SEAL/500

V211-360-

801-60

BOLT,SP/M8X16

(IO O~ WD

3881-761-

220-00

SPIRAL/2ND/UPPE COMP

9 |V600-150-

620-40

BEARING,RB/6204SS

V704-140-

020-00

RING,SNAP/20 C

3845-650-

005-11

FLANGE/CYLINDER

51

V705-140-

047-00

RING,SNAP/47 C

3824-761-

051-02

PLATE/METAL

51

V211-360-

802-00

BOLT,SP/M8X20

N k| K| %] k| K| K| k| K| K| *| ¥ F| F OO

I N e e B e = I Y <




362

3401-770 -0100

FI1G.223 FAN(EJECTOR/DUST)SYSTEM

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3881-770-210-

00

FAN/SUCTION COMP

3818-770-001-

01

METAL/SUCTION/RH

51

V600-150-620-

30

BEARING,RB/6203SS

V704-140-017-

00

RING,SNAP/17 C

V211-660-802-

00

BOLT,SP/M8X20/7T

3881-770-230-

01

HUB/SUCTION COMP

51

V211-660-804-

00

BOLT,SP/M8X40/7T

(3|0 O (W N

1593-122-051-

10

COUPLING/LCR

©

3689-650-014-

00

PIN/12X40

10 |V401-160-010-

00

WASHER,SP/M10

11 |V304-260-010-

00

NUT/M10

12 |3401-770-210-

01

GUIDE COMP

| k| K| k| k| K| X| k| K| X| k| X OOTW R

L I N I N 1 N Y N Y B N e N e

51




3401-802 -0100

FI1G.224 SPIRAL(2ND/UPPER)SYSTEM

363

KEY

PART CODE

DESCRIPTION

REMARKS

3401-

802-

220-00

SHAFT/AUGER COMP

3680-

802-

002-00

PLATE,THROWER

3650-

801-

009-00

BOLT/M8X20

V401-

160-

008-00

WASHER,SP/M8

V600-

150-

620-40

BEARING,RB/6204SS

V704-

140-

020-00

RING,SNAP/20 C

3845-

650-

005-11

FLANGE/CYLINDER

51

(3|0 O~ WD

3401-

802-

210-00

TUBE/AUGER COMP

2H

V211-

360-

802-00

BOLT,SP/M8X20

V211-

360-

802-00

IBOLT,SP/M8X20

3824-

761-

051-02

PLATE/METAL

51

V211-

360-

802-00

IBOLT,SP/M8X20

3401-

802-

240-10

PLATE COMP

3650-

831-

004-00

BOLT,SP/21.5

% | k| K| K| k| K| K| k| K| X| *| ¥ ¥ F OO

S I | Y B S N T S S




364

3401-830 -0100

FI1G.225 TANK(GRAIN)SYSTEM(1/3)
15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

=~ Q

REMARKS

3401-830-200-

30

TANK COMP

Eroo

V211-360-801-

60

BOLT,SP/M8X16

3401-830-015-

00

INSULATER/1000

3817-830-004-

00

PLATE

3401-830-003-

00

PLATE/1/190X200

3881-830-450-

10

PLATE/V/30X139 COMP

o= N R N =

V120-268-002-

00

SCREW,SEMS/M8X20

(3|0 O [N

35660-201-015-

00

WASHER,BINDING SHAFT

V363-260-008-

00

NUT/WASHER/MS8

3824-830-002-

00

ROD

3881-830-017-

10

PLATE/BEAT

V363-260-008-

00

NUT/WASHER/M8

3615-820-002-

00

HOPPER/R/WINDOW

3401-830-480-

00

GUIDE COMP

V362-260-008-

00

NUT/WASHER/MS8

1421-602-005-

10

CUSHION,B/ RUBBER

V362-260-008-

00

NUT/WASHER/M8

3824-549-051-

00

PROTECTOR/74

3650-201-006-

00

PROTECTOR,EDGE

2513-701-051-

00

GROMMET/10

3676-830-370-

00

PLATE(1/32X120) COMP

7F

V211-661-003-

00

BOLT,SP/M10X30/7T

3401-830-360-

00

GUIDE/LOCK COMP

V211-360-801-

60

BOLT,SP/M8X16

3401-830-440-

20

COVER/SPIRAL. COMP

51

3801-830-235-

00

INSULATOR

3853-830-314-

00

INSULATOR

V362-260-008-

00

NUT/WASHER/MS8

o © D = =1 N R N = N R = = H o | ] o R =

3650-830-390-

00

CLAMPER COMP

V361-260-006-

00

NUT,WASHER/M6

| K| K| k| k| K| X| K| X k| k| K| k| k| K| K| K| K| N| k| K| K| k| K| ¥| k| K| X| k| X OWR

jury
o




FIG.225 TANK(GRAIN)SYSTEM(2/3)

3401-830 -0100

53~60-PLEASE SEE 3/3 PAGE

365

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

REMARKS

A -
=R Q

31

3615-820-240-22

PLATE/STAY/SENSOR/GR

N0 N

32

V363-260-008-00

INUT/WASHER/M8

2

33

3401-830-290-10

FRAME/TANK/SIDE COMP

1

34

V211-360-801-60

BOLT,SP/M8X16

29

35

3401-830-001-00

COVER/LID/SIDE

1

36

V211-360-801-60

IBOLT,SP/M8X16

-
(=)

37

3817-830-261-12

PLATE

2H

38

V211-360-801-60

BOLT,SP/M8X16

39

3401-830-370-00

COVER/SPIRAL COMP

40

V211-360-802-00

IBOLT,SP/M8X20

41

3401-830-8380-00

PLATE/I/47X1540 COMP

42

V363-260-008-00

INUT/WASHER/M8

43

3401-830-330-00

PLATE/LID COMP

44

3849-830-393-00

INSULATOR

45

V211-360-801-60

BOLT,SP/M8X16

46

3849-830-002-00

PLATE/STOPPER

47

V361-260-006-00

INUT,WASHER/M6

48

3881-830-013-10

GUIDE

49

V362-260-008-00

INUT/WASHER/M8

50

3849-830-310-10

PLATE/SHUTTER COMP

51

3881-830-380-11

STAY/TANK  COMP

2H

52

V211-360-802-00

BOLT,SP/M8X20

53

3401-830-350-00

PLATE/U/143X164 COMP

54

V211-561-002-50

BOLT,S/M10X25/7T

55

1340-101-108-00

WASHER

56

3673-830-740-12

STAY/LOCK  COMP

2H

b7

V211-660-802-00

BOLT,SP/M8X20/7T

58

3401-830-460-00

STAY/HOOK  ASSY

59

3650-106-006-00

BUSH/15X17X15

60

3650-631-001-00

SPRING/HT31

| K| N k| k| K| %| K| N k| k| K| N| k| K| k| K| K| N| k| K| K| k| K| X| X K| ¥ ¥ FOVR

e S = T S S = e B Sl - N I B T I T Y T ST Y " Y




366

3401-830 -0100

FIG.225 TANK(GRAIN)SYSTEM(3/3)
82~84-PLEASE SEE 2/3 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

61

V304-260-010

-00

NUT/M10

1

62

V401-160-010

-00

WASHER,SP/M10

63

V411-260-010

-00

WASHER,PL/M10

64

3401-830-017

-00

PLATE/ROD

65

3560-201-015

-00

WASHER,BINDING SHAFT

66

V560-160-008

-00

PIN/SNAP

67

3401-830-280

-20

LEVER COMP

68

V411-260-016

-00

WASHER,PL/M16

69

V500-163-002

-50

PIN,SPLIT/3X25

70

2183-613-003

-00

GRIP

71

3526-704-001

-00

CAP

72

3401-830-016

-10

PLATE/GUIDE

73

V211-360-802

-00

BOLT,SP/M8X20

74

3401-830-340

-10

PIN/LOCK COMP

75

3650-722-001

-00

SPRING/HC55

76

V411-260-012

-00

WASHER,PL/M12

77

V500-163-002

-00

PIN,SPLIT/3X20

78

3560-201-015

-00

WASHER,BINDING SHAFT

79

V560-160-008

-00

PIN/SNAP

80

3822-838-001

-01

PLATE/GUIDE

7F

81

V363-260-008

-00

NUT/WASHER/M8

82

3401-830-009

-00

PLATE/V/114X25

83

V360-260-006

-00

NUT/WASHER/M6

84

3401-830-010

-00

INSULATOR

| K| K| k| k| K| k| k| K| k| k| K| %| k| K| k| k| K| X| k| K| % *| X OV R

[ I N | N e - T | A ) Y B B S B Y B XC B | IS Y Y




FI1G.226 DRIVE(TANK/GRAIN)SYSTEM(1/2)
51~60-PLEASE SEE 2/2 PAGE

3401-832 -0100

367

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

REMARKS

A -
=0oN
=R Q

3881-832-005-10

CASE/AUGER

V211-660-802-50

BOLT,SP/M8X25/7T

3881-832-210-00

PLATE/I/104X104 COMP

V211-360-802-00

IBOLT,SP/M8X20

V231-360-801-20

FLANGEBOLT/M8X12

V720-101-900-80

O-RING/1A,P8

3401-832-300-00

STAY/COVER COMP

(IO O~ W DD

3737-211-007-00

CAP/35

3881-832-002-00

SHAFT/COUNTER/1

3801-304-012-00

GEAR/BEVEL/15

V704-140-016-00

RING,SNAP/16 C

V600-110-630-40

BEARING,RB/6304

V705-140-052-00

RING,SNAP/52 C

3740-124-003-00

SHATER,OIL(20)

V744-130-520-80

SEAL,OIL/TC30528

3401-832-001-10

PULLEY/VC139

V211-560-802-50

BOLT,S/M8X25/7T

1324-205-002-00

WASHER,FOLLOWER

3817-832-002-00

SHAFT/COUNTER/OUT

3801-304-013-00

GEAR/BEVEL/28

3737-611-014-00

KEY, GEAR CLUTCH

V600-110-620-20

BEARING,RB/6202

V705-140-035-00

RING,SNAP/35 C

V704-140-015-00

RING,SNAP/15 C

V600-110-620-40

BEARING,RB/6204

V705-140-047-00

RING,SNAP/47 C

3740-124-003-00

SHATER,OIL(20)

V744-130-470-80

SEAL,OIL/TC30478

3801-304-009-00

COLLAR/21X27X26

3401-832-210-10

STOPPER/BELT COMP

% | K| K| k| k| K| K| K| K| k| B K| N| k| K| K| k| K| X| k| K| K| k| K| X| ¥ K| X| *| FOVAR

e e e e B e T o O Y Y B e Y Y IO B e B N Y Y B Y B B B B T N A




368

3401-832 -0100

FI1G.226 DRIVE(TANK/GRAIN)SYSTEM(1/2)
51~60-PLEASE SEE 2/2 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

REMARKS

A= -
ali=Neo!
=~ Q

31

V211-360-802-

00

BOLT,SP/M8X20

2

32

3401-832-200-

20

ARM/TENSION COMP

33

3852-832-006-

00

PULLEY/FT070X034

34

V600-150-600-

20

BEARING,RB/6002SS

35

3881-832-013-

00

COLLER/16X22X12

36

V705-140-032-

00

RING,SNAP/32 C

37

V704-140-015-

00

RING,SNAP/15 C

38

4325-131-004-

00

SPRING/HE100

39

3817-133-005-

00

TUBE/04X07X20

40

3676-133-005-

00

TUBE/04X07X122

41

V600-150-620-

20

BEARING,RB/6202SS

42

V704-140-015-

00

RING,SNAP/15 C

43

V705-140-035-

00

RING,SNAP/35 C

44

3401-832-006-

00

STAY

45

V211-660-802-

00

BOLT,SP/M8X20/7T

46

3401-832-230-

10

STAY/STOPPER COMP

47

V363-260-010-

00

NUT/WASHER/M10

48

3401-832-250-

00

STOPPER/BELT/AUGER

49

V211-660-802-

00

BOLT,SP/M8X20/7T

50

3401-832-220-

00

TUBE/1933 COMP

51

3853-834-008-

00

CASE/AUGER/REAR

52

7955-201-026-

00

PLUG,DRAIN (1/4)

53

3881-834-005-

00

COVER

54

V211-660-804-

00

BOLT,SP/M8X40/7T

55

3853-834-009-

10

CASE/SPURGEAR

56

V211-660-802-

50

BOLT,SP/M8X25/7T

57

3853-834-010-

00

GEAR/SPUR/17

58

V600-110-620-

30

BEARING,RB/6203

59

3853-834-260-

00

SHAFT/INPUT COMP

60

V600-110-600-

50

BEARING,RB/6005

N | k| K| k| k| K| k| K| K| k| k| K| k| k| K| k| k| X ¥| k| K| K| K| K| ¥| %| K| %| ¥ FOWAR

L I N B | I Y~ N I Y e e B N | T e I I e T I Y | Y Y Y ST B YRSV X1 RS




FI1G.226 DRIVE(TANK/GRAIN)SYSTEM(2/2)

54

53&

3401-832 -0100

369

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

61

V744-125-400-70

SEAL,OIL/TC25407

62

3853-834-240-00

SHAFT/INPUT COMP

63

V600-110-620-30

BEARING,RB/6203

64

V600-110-620-40

BEARING,RB/6204

65

V744-120-350-70

SEAL,OIL/TC20357

*| k| k| k| XOVR

e




370

FI1G.227 DRIVE(TANK/GRAIN/2)SYSTEM

3401-833 -0100

il

T@W

11

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-833-210-

00

SHAFT/TANK COMP

V600-150-620-

40

BEARING,RB/6204SS

V705-140-047-

00

RING,SNAP/47 C

3805-701-018-

10

WASHER(13X34X05)

V401-160-012-

00

WASHER,SP/M12

V304-260-012-

00

NUT/M12

3881-833-220-

00

SHAFT/JOINT COMP

(3|0 O (W N

V411-260-012-

00

WASHER,PL/M12

V401-160-012-

00

WASHER,SP/M12

V304-260-012-

00

NUT/M12

V720-103-503-

00

O-RING/1A,P30

3401-833-001-

20

METAL/SPIRAL

V211-660-802-

50

BOLT,SP/M8X25/7T

| k| K| K| k| K| % k| K| K| %*| ¥ X OOW®R

o e N T s e e e e I Y =




3881-834 -0100

FIG.228 AUGER(LOWER)SYST
37

EM

371

30
—29
N 19823
N
R o
=y .;:
=
=

KEY

PART CODE

DESCRIPTION

REMARKS

3888-834-001-00

METAL/AUGER

3888-834-004-00

COLLER/189X24

V201-361-203-50

IBOLT/M12X35/7T

V201-361-204-00

IBOLT/M12X40/7T

V401-160-012-00

WASHER,SP/M12

3881-834-002-00

SHAFT/LOWER

V705-140-052-00

RING,SNAP/52 C

(IO O~ W DD

3881-834-003-00

COLLAR/20X25X41

V600-150-630-30

BEARING,RB/6303SS

V705-140-047-00

RING,SNAP/47 C

V710-140-012-00

RING,SNAP/12 E

3800-834-004-00

SHAFT,JOINT

V600-150-630-40

BEARING,RB/6304SS

V705-140-052-00

RING,SNAP/52 C

3853-834-007-10

GEAR/BEVEL/13

V704-140-017-00

RING,SNAP/17 C

3881-834-240-20

COVER COMP

TF

3679-834-001-00

SEAT/03X10X350

3673-834-076-01

PLATE(Z/43X60)

TF

V210-260-601-60

BOLT,S/M6X16

V211-360-802-00

BOLT,SP/M8X20

3888-834-002-00

METAL/AUGER/JOINT

V211-361-003-50

BOLT,SP/M10X35

3673-834-075-00

IPIN/15X143

V411-260-012-00

WASHER,PL/M12

V401-160-012-00

WASHER,SP/M12

V304-260-012-00

INUT/M12

3881-834-200-30

TUBE/LOWER COMP

6G

V201-361-203-00

BOLT/M12X30/7T

V401-160-012-00

WASHER,SP/M12

% | K| K| % k| K| k| K| N | k| k| K| N| K| K| %| k| X N| k| K| %| K| K| X| *| K| | ¥ FOVR

N N e ) B ) e T S el e T O B A O N e O N S Y Y I T B R YUY Y I R




372

3881-834 -0100

FI1G.228 AUGER(LOWER)SYST
37

\
\ e
4

/

AN O A AN A OO

"~

EM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

= QO

REMARKS

31

3881-834-210-

00

SHAFT/LOWER COMP

1

32

3888-834-005-

00

PLATE/V/180X50

33

V760-150-000-

00

NIPPLE,GREASE

34

3890-903-017-

00

PATCH/SEAL/10

35

V201-361-002-

5B

BOLT/M10X25/7T,SEAL

36

V401-160-010-

00

WASHER,SP/M10

37

V411-260-010-

00

WASHER,PL/M10

38

3650-261-001-

00

CLAMP/28X55

39

1342-402-006-

00

BAND,WIRE/250

*| K| % k| R K| % ¥ X OTW®WR

I T Y YRS RS




FI1G.229

30-PLEASE SEE 2/4 PAGE

3401-835 -0100

AUGER(SWING)SYSTEM(1/4)

373

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3888-835-003-00

METAL/MIDDLE/RH

3650-835-009-00

BUSH/30X34X30

3800-834-004-00

SHAFT,JOINT

V600-150-630-40

BEARING,RB/6304SS

3853-834-007-10

GEAR/BEVEL/13

V704-140-017-00

RING,SNAP/17 C

V705-140-052-00

RING,SNAP/52 C

(IO O~ W DD

3888-835-260-00

SHAFT/MIDDLE COMP

3888-835-001-00

METAL/MIDDLE/LH

V762-150-000-00

INIPPLE,GREASE/B-M6F

3652-170-001-10

CAP/NIPPLE

3800-834-004-00

SHAFT,JOINT

V600-150-630-40

BEARING,RB/6304SS

3853-834-007-10

GEAR/BEVEL/13

V704-140-017-00

RING,SNAP/17 C

V705-140-052-00

RING,SNAP/52 C

3888-835-002-11

COVER/METAL

2H

3650-834-232-00

SEAL/CAP/165

V211-660-802-00

IBOLT,SP/M8X20/7T

3650-835-004-00

STOPPER/METAL

V211-360-802-50

BOLT,SP/M8X25

3888-835-009-00

GUIDE/HARNESS

V211-360-803-00

BOLT,SP/M8X30

3401-835-290-10

HITCH/AUGER COMP

3737-172-009-00

CLAMP,MAIN HARNESS

V211-661-003-00

BOLT,SP/M10X30/7T

3401-835-220-00

TUBE/REAR COMP

V201-361-203-00

BOLT/M12X30/7T

V401-160-012-00

WASHER,SP/M12

3853-835-023-00

GUIDE/SEAL

N | K| K| K| k| K| k| K| K| k| k| K| N| k| K| k| K| K| K| k| K| K| k| K| X| K| ¥ ¥ *| FOVAR

L I Y N Y R Tt = T N (G TR Y Nt I ST (TR XY T TR Y I Y S T T T T Tt




374

3401-835 -0100

FI1G.229 AUGER(SWING)SYSTEM(2/4)

32~35-PLEASE SEE 1/4 PAGE
79~90-PLEASE SEE 3/4 PAGE

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A=~

jaleNe]

=~ Q

REMARKS

31

3853-835-520

-00

SEAL/17X547 COMP

32

3650-801-011

-00

RUBBER,SEAL/5X5X860

33

3800-835-033

-00

SCREW/SP+

34

3881-835-230

-00

SHAFT/MIDDLE/ZOOM

35

3800-835-004

-00

BEARING

36

3881-835-210

-10

TUBE/MIDDLE/ZOO COMP

6G

37

3800-835-033

-00

SCREW/SP+

38

3881-835-004

-00

COVER/AUGER/REAR

39

3818-835-017

-00

SCREW/M6X12

40

3807-835-004

-00

ROLLER/19

41

3666-224-001

-00

BUSH/12X14X15

42

3800-835-027

-00

HOLDER,ROLLER/UPPER

43

3807-835-006

-00

PIN,ROLLER

44

2130-725-006

-00

WASHER

45

V704-140-012

-00

RING,SNAP/12 C

46

3800-835-026

-00

SHIM/0.5

47

V363-260-008

-00

NUT/WASHER/M8

48

3829-835-015

-00

BEARING

49

3829-835-022

-00

PIN/08X37

50

3829-835-021

-00

COLLAR/08X11X07

51

3807-835-015

-00

GUIDE,ROLLER

52

3807-835-024

-00

SHIM

53

V211-260-801

-60

BOLT,S/M8X16

54

3817-835-750

-10

SHAFT,DRIVE

55

V600-150-630

-30

BEARING,RB/6303SS

56

V704-140-017

-00

RING,SNAP/17 C

57

3829-835-012

-00

METAIL/END

58

V705-140-047

-00

RING,SNAP/47 C

59

3829-835-470

-10

PLATE,COVER COMP

60

V210-660-602

-00

BOLT,SP/M6X20/7T

| K| K| k| k| K| k| K| K| k| k| K| X| k| K| k| k| K| k| k| K| %| k| K| %| X X| ¥| k| X OV

[ e N e s e I ST I S I T TR Y Y (Y B e B ) YR | o B N Y XCI B A U )




FIG.229 AUGER(SWING)SYSTEM(2/4)

32~35-PLEASE SEE 1/4 PAGE
79~90-PLEASE SEE 3/4 PAGE

3401-835 -0100

375

~Q‘):\; . ::I\ . .‘.:l‘\

nl\‘lj .

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2}

A= -

=oa

=R Q

REMARKS

61

1727-630-012-10 INSULATOR

62

V362-260-008-00 NUT/WASHER/MS8

63

3817-835-820-00 PLATE,BASE

64

V211-660-801-60 BOLT,SP/M8X16/7T

65

3881-835-270-10 SHAFT/ZO0OM/FRON COMP

66

3800-835-014-00 SCREW

67

3853-835-037-00 NUT

68

3881-835-240-00 SHAFT/ZO0OM/REAR COMP

69

3800-835-006-00 SCREW

LTI T Y I ST TR VU e N

70

3853-835-037-00 NUT

71

3853-835-320-10 SPIRAL/Z0O0M COMP

jury
[ ]

72

3881-835-200-20 TUBE/FRONT

6G

73

V201-361-203-00 BOLT/M12X30/7T

74

V360-260-012-00 NUT/WASHER/M12

75

3401-835-002-00 SHIM/0.5

76

3401-835-003-00 SHIM/0.3

77

3881-835-003-00 COVER/AUGER/FRONT

78

3818-835-017-00 SCREW/M6X12

79

3853-835-420-10 OUTLET/AUGER COMP

80

3853-835-010-00 GUIDE/TUBE

81

3853-835-024-00 SEAL/DUST

82

V411-260-012-00 WASHER,PL/M12

83

3853-835-017-00 COVER/OUTLET/SWING

e e B e e e L D e I e <2 =

84

1560-630-012-00 RIVET

—
[=}

85

3818-835-460-00 SHAFT/JOINT COMP

86

V411-260-016-00 WASHER,PL/M16

87

V704-140-017-00 RING,SNAP/17 C

88

3818-835-006-00 WASHER/16X50X03

89

3818-835-008-00 LINING/BRAKE

90

3801-306-005-00 GEAR/SPUR/51

K| K| N k| k| K| K| k| K| k| k| K| X| k| K| K| k| K| X| k| K| %| k| K| ¥| % K| ¥| *| FOVAR

e e e e




376 FI1G.229 AUGER(SWING)SYSTEM(3/4)

109~120-PLEASE SEE 4/4 PAGE

<\\ 9796é£éf$,lﬁ ’ |- TT s 84

104 105
3401-835 -0100

TYPE OF MODEL

HJ5101
E16
1

KEY PART CODE DESCRIPTION REMARKS

A= -
ali=Neo!
=~ Q

91 |3818-835-008-00 LINING/BRAKE

92 |3818-835-007-00 PLATE/STOPPER

93 |3818-835-011-00 SPRING

94 [3818-835-003-00 GEAR/SPUR/19

95 |V335-260-016-00 NUT/M16,P=1.5

96 |V304-460-008-00 NUT/MS8/7T

97 |V305-260-008-00 NUT/MS8

98 |3818-835-430-20 PLATE/STAY/MOTO COMP

99 |V360-260-006-00 NUT/WASHER/M6

100 |3817-306-300-00 MOTOR

101 |V200-260-502-50 BOLT/M5X25

102 |V401-160-005-00 WASHER,SP/M5

103 | 3849-835-015-00 SHIM/STAY/MOTOR

104 |[3853-835-006-00 COVER/FRONT

105 |3818-835-017-00 SCREW/M6X12

106 |3818-835-470-00 COVER/UPPER COMP 6G

107 |3818-835-014-00 PROTECTOR/125

108 | 3818-835-017-00 SCREW/M6X12

109 |3853-835-450-00 BRACKET/MOTOR COMP

110 |[3807-835-520-00 MOTOR,ZOOM AUGER

111 |1560-695-015-00 CLAMP

112 |[V211-260-802-00 BOLT,S/M8X20

113 |V211-360-802-50 BOLT,SP/M8X25

114 |V600-150-620-30 BEARING,RB/6203SS

115 |V705-140-040-00 RING,SNAP/40 C

116 |3807-835-430-20 SHAFT/SCREW COMP

117 |[V704-140-017-00 RING,SNAP/17 C

118 |2130-725-006-00 WASHER

119 |[V704-140-012-00 RING,SNAP/12 C

| k| N | k| k| K| k| k| K| k| k| K| N| k| K| K| K| K| N| k| K| K| k| K| X| k| K| X| k| X OV

N N e e s T e T I e B e Y B | B B B N e B | Y B Y B I CIIr=={ Ry U e

120 |3800-835-021-00 [PIN/18X32




3401-

FIG.229 AUGER(SWING)SYSTEM(4/4)

835 -0100

r— 122
139~145-PLEASE SEE 2/4 PAGE 120 —

146~148-PLEASE SEE 1/4 PAGE

377

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

=oa

=R Q

REMARKS

121

3800-835-022-00

COLLAR,12X17X7

1

122

V500-164-003-00

IPIN,SPLIT/4X30

123

3800-835-300-00

PLATE

124

3666-224-001-00

BUSH/12X14X15

125

V211-360-802-00

IBOLT,SP/M8X20

126

3800-835-310-00

IPIN,ROLLER

127

3650-432-014-00

GROMMET/(16X25X2)

128

3807-835-023-00

HUB/12X17X11

129

1588-502-007-00

BUSH/10X12X10

130

V411-260-010-00

WASHER,PL/M10

131

V704-140-010-00

RING,SNAP/10 C

132

V210-360-601-60

IBOLT,SP/M6X16

133

3853-835-350-21

COVER/SCREW COMP

2H

134

3661-212-001-00

LINING/50

135

V210-360-601-60

BOLT,SP/M6X16

136

3853-835-340-11

COVER/MOTOR COMP

2H

137

V211-360-802-50

IBOLT,SP/M8X25

138

V362-260-008-00

INUT/WASHER/M8

139

3881-835-310-01

STAY/AUGER COMP

51

140

3631-831-006-00

WASHER,SUPPORTER

141

3653-835-004-00

SUPPORTER

142

3631-831-005-00

COLLAR,SUPPORTER

143

V112-166-002-00

SCREW,FLAT/M6X20

144

3817-835-024-00

IPIN/12X97

145

7957-405-003-00

PIN/HAIR

146

3401-835-001-00

STAY/SENSOR

147

V211-360-802-00

BOLT,SP/M8X20

148

3401-835-210-00

PLATE/GUIDE/SENSOR

F | K| N | k| K| k| k| K| N K| K| X| k| K| N| K| K| K| %| K| K| k| K| ¥| *| ¥ F| F O

I I e e . . N e N T T Y S e S B N Y TR e e A B U S R N




378 FIG.230 MOTOR(AUGER/TURN)SYSTEM

N

231 —24\~

. *f:ii;fz 1i ___(LL\\ &2 \\\\\\\\\\
§§§ §—3

S 228-1

RS

4\1;\35:3 <
Y

3401-836 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

m
—
(=2

3817-836-600-10 MOTOR/AUGER ASSY

V211-360-802-00 BOLT,SP/M8X20

7809-401-009-00 BOLT/M8X20

V401-160-008-00 WASHER,SP/M8

3817-836-003-00 GEAR,SPUR,8

3817-836-002-00 [PIN,06X23

V704-140-025-00 RING,SNAP/25 C

(3|0 O (W N

3401-836-200-00 STAYMOTOR COMP

9 |V201-361-203-00 BOLT/M12X30/7T

10 |[V411-260-012-00 WASHER,PL/M12

11 |V401-160-012-00 WASHER,SP/M12

12 |V211-661-003-00 BOLT,SP/M10X30/7T

| k| K| K| k| k| ¥ k| K| % % ¥ X OOW®R

I S I e e e R e e e e S

13 |V211-661-002-50 BOLT,SP/M10X25/7T




FI1G.231 COVER(TANK)SYSTEM 379

3401-838 -0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION

A -
=R Q

REMARKS

—
(=2}

3401-838-290-10 COVER/TANK COMP
3894-841-300-00 HANDLE ASSY
3401-838-200-20 COVER/TANK/REAR COMP
3661-212-001-00 LINING/50
1416-600-057-10 REFLECTOR  ASSY
V360-260-005-00 NUT/WASHER/M5
3888-838-003-00 SPRING/HT012

(IO O~ W DD

2130-601-018-00 PIN,SNAP/6

9 [3857-335-016-00 PROTECTOR/60

10 |1560-783-102-00 INSULATOR

11 |1673-780-011-00 TRIM/50

12 |3881-838-240-13 PLATE/COVER/REA COMP TF

13 |'V361-260-006-00 NUT,WASHER/M6

14 13888-838-260-01 PLATE/FULCRUM/LOWER 2H

15 |2100-410-007-20 STOPPER,ARM

16 |V211-360-801-60 BOLT,SP/M8X16

17 13401-838-340-00 PLATE/LOCK COMP

18 13817-838-272-00 INSULATOR

19 13670-236-003-00 GRIP

20 |[V120-366-001-60 SCREW,SP/M6X16

21 |1544-212-002-00 PRESSURE SPRING

22 |V411-260-008-00 WASHER,PL/M8

23 |V304-260-008-00 NUT/MS8

24 13881-838-230-00 PLATE/L/45X25 COMP

25 [3673-672-742-00 SEAL

% k| K| %] k| K| N k| K| %| k| K| | K| K| %| k| K| K| k| K| X| *| k| F| F O

H R R o o w M R w A D N o] N N N R R R R ] = D =

26 [3890-830-360-01 PLATE/STAY/FUEL COMP 51




380

3401-840 -0100

°

FI1G.232 COVERT)SYSTEM

|1

\
\

AT

184-1

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

jaleNe]

=~ Q

REMARKS

3401-840

-200-

00

COVER/FRONT COMP

3824-840

-002-

10

COVER

3650-840

-007-

10

GUIDE/FRONT/RH

3881-840

-001-

00

GUIDE

3401-840

-320-

00

GUIDE/RH COMP

3656-632

-202-

00

SEAL/08X10X100

V363-260

-008-

00

NUT/WASHER/M8

(3|0 O (W N

3401-840

-310-

00

GUIDE/LH COMP

3817-838

-272-

00

INSULATOR

V362-260

-008-

00

NUT/WASHER/M8

V211-360

-801-

60

BOLT,SP/M8X16

3881-840

-002-

01

PLATE/STAY

51

V363-260

-008-

00

NUT/WASHER/M8

V211-360

-801-

60

BOLT,SP/M8X16

V211-360

-802-

00

BOLT,SP/M8X20

3401-840

-240-

00

COVER/SIDE COMP

3650-901

-025-

20

SEAL

3650-432

-014-

00

GROMMET/(16X25X2)

V211-360

-801-

60

BOLT,SP/M8X16

3401-840

-270-

00

PLATE/COVER/INNER

3805-212

-005-

00

SEAL/10X10X465

V211-360

-801-

60

BOLT,SP/M8X16

V362-260

-008-

00

NUT/WASHER/MS8

3689-582

-001-

00

INSULATOR/30

3401-840

-001-

00

SEAL/MOTOR/OPEN

| k| K| k| k| H| K| k| K| K| k| K| %| k| K| K| K| K| N| K| K| % % ¥ F OW®R

e e e e e e e A T AT Y B B B X NG Y B X oY Y Y S B Y




3401-841 -0100

FIG.233 COVER(2)SYSTEM

381

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3401-841-250-00

COVER/BELT/FRON COMP

3894-841-300-00

HANDLE ASSY

3401-841-260-00

COVER/BELT/REAR COMP

3894-841-300-00

HANDLE ASSY

1416-600-057-10

REFLECTOR  ASSY

V360-260-005-00

INUT/WASHER/M5

3881-841-004-00

SEAIL/BELT/REAR

(IO O~ W DD

3881-841-005-02

PLATE/BELT/REAR

7F

V361-260-006-00

INUT,WASHER/M6

3824-549-051-00

PROTECTOR/74

3881-841-230-21

COVER/CUTTER COMP

2H

3891-841-300-00

HANDLE ASSY

3864-841-003-00

INSULATOR

3881-841-009-00

INSULATOR/10X400

3881-841-340-11

COVER/GUIDE COMP

51

3817-841-811-10

INSULATOR/365

V363-260-008-00

INUT/WASHER/M8

3401-841-240-00

COVER/CHAIN COMP

2H

3401-841-242-00

SEAL/25X15X180

3650-834-232-00

SEAL/CAP/165

3891-841-300-00

HANDLE ASSY

3401-841-220-00

GUIDE/CHAIN/5 COMP

V211-360-802-00

BOLT,SP/M8X20

3401-841-230-00

STAY/COVER/FRON COMP

3401-841-210-00

PLATE/GUARD COMP

V211-360-802-00

BOLT,SP/M8X20

3881-841-350-01

STAY/PULLEY COMP

51

V211-660-802-00

BOLT,SP/M8X20/7T

V363-260-008-00

NUT/WASHER/M8

3881-841-250-01

STAY/COVER/BELT COMP

| | K| k| k| K| k| K| N | k| k| K| %| k| K| K| k| K| N| K| K| K| k| K| K| % K| X *| FOVR

e I I S I N B Y ey B Y B N B e e e A e e e e e B e e T el T e A e O e T Y O S Y

51




3401-841 -0100

FI1G.233 COVER(2)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A= -

jaleNe]

=~ Q

REMARKS

31

2100-410-007-20

STOPPER,ARM

32

V363-260-008-00

NUT/WASHER/MS8

33

3881-841-260-01

STAY/COVER/CHAIN/LOW

51

34

V363-260-008-00

NUT/WASHER/M8

35

V211-360-802-00

BOLT,SP/M8X20

36

3401-841-001-00

COVER/CENTER

37

V361-260-006-00

NUT,WASHER/M6

38

3881-841-300-11

STAY/COVER/REAR COMP

51

39

V363-260-008-00

NUT/WASHER/M8

| K| K| k| K| K| k| k| ¥ F O W

b R | = N N R R =

40

3881-841-013-01

PLATE/GUARD

7F




FI1G.234 COVER(DROPPER)SYSTEM

3881-851 -0100

383

S |TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION g HJE51]60] g (L) 1; REMARKS
1 |3817-851-210-13 COVER/DROPPER COMP * ! 2H
2 |V363-260-008-00 NUT/WASHER/M8 * 4
3 |3881-851-200-21 FRAME/COVER COMP * 1 51
4 |3650-463-006-00 SPRING/HC049 * 1
5 |[V411-260-010-00 WASHER,PL/M10 * !
6 [V500-163-001-50 [PIN,SPLIT/3X15 * 1
7 |3881-851-240-01 PLATE/RH COMP * 1 51




384 FI1G.235 ORNAMENT(ZOOM)

3401-902B-0100

S |TYyPEOFMODEL| I | C | G

KEY PART CODE DESCRIPTION P J5T01 T O |R REMARKS
C | E16 C|L|P
* 2

1 /3401-902-031-00 ORNAMENT/ZOOM




FI1G.236 ORNAMENT 385

_—_;—
(3

234-1 —

C:0:0:0

3401-902E-0100

TYPE OF MODEL
HJ5101

KEY PART CODE DESCRIPTION REMARKS

K
(=2
O) =]
=oNn
TR Q

3401-902-021-00 ORNAMENT/JAPAN
3401-902-021-00 ORNAMENT/JAPAN
3401-902-041-00 ORNAMENT/5101
3401-902-021-00 ORNAMENT/JAPAN
3401-902-041-00 ORNAMENT/5101
3401-902-023-00 ORNAMENT/ISEKI/500
3401-902-023-00 ORNAMENT/ISEKI/500
3401-902-022-00 ORNAMENT/ISEKI/420
1798-901-002-00 ORNAMENT/ISEKI/SYMBO
1444-601-015-00 WASHER/6X14X3
V350-160-004-00 NUT,SPEED/M4

© |00 |~3|0 o |ix oo o |k

| k[ X k| k| k| k| *| *| X OV

QO CO| | | | | | | | | e

(=
=]




386 FI1G.237 PATCH(SEAL)SYSTEM

1
1 @;/ Qg\//\f\\@% 2 g

i L .
oo XS 3
\E/ 6
3 3 g

3401-903D-0100

TYPE OF MODEL

HJ5101
E16

KEY PART CODE DESCRIPTION

A= -
ali=Neo!
=~ Q

REMARKS

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

3890-903-017-00 PATCH/SEAL/10

®| K| %| k| K| K| *| X OOT R

0|3/ O W N
IS N SN NN

3890-903-017-00 PATCH/SEAL/10




FI1G.238 LABEL(AUGER) 387

229—72/,/>j)
e
/@/ =
. //;;/ 2
e
T o , n
229-36 /( 229-136 ‘ ’
‘( e
3
3401-903E-0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION AJ5T01 T| O|R REMARKS
E16 C|L|P

1 3888-903-061-00 LABEL/AUGER/FRONT 2

2 |3888-903-062-00 LABEL/AUGER/REAR/LH
3 [3888-903-063-00 LABEL/AUGER/REAR/RH

*| *| ¥ AR

1
1




388

3401-905 -0100

142-13 81-13 L4

F1
2%5-1 4

x 19

G.239 LABEL(MANUAL)(1/2)

@D N

50-18

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3401-905-001-

00

LABEL/FUSE/ENGINE/E1

3401-905-002-

00

LABEL/KEY/SWITCH/E16

3401-905-003-

00

LABEL/WORKING/E16

3401-905-004-

00

LABEL/WARNING/RAKE U

3829-906-058-

10

LABEL/POWER STEERING

3401-905-005-

00

LABEL/MAINTENANCE/A/

3401-905-006-

00

LABEL/VOLUME/1/E16

(3|0 O (W N

3401-905-007-

00

LABEL/VOLUME/2/E16

9 [3401-905-008-

00

LABEL/DISCHARGE/E16

10 |3401-905-009-

00

LABEL/PIN/FRONT/E16

11 |3401-905-010-

00

LABEL/PIN/THRESHER/E

12 |3401-905-011-

00

LABEL/PIN/SOLENOID/E

13 |3401-905-012-

00

LABEL/WARNING/PARKIN

14 |3401-905-013-

00

LABEL/STEP/E16

15 |[3401-905-014-

00

LABEL/UREAWATER/E16

16 |3829-906-063-

00

LABEL/DOOR/K

17 |3853-903-013-

00

LABEL/AIRCON

18 |13401-905-061-

00

LABEL/FRONGAS/E16

19 |3401-905-054-

00

LABEL/AIRCONFILTER/E

20 [3401-905-015-

00

LABEL/RELAY/CAB/E16

21 [7947-901-005-

10

ORNAMENT/ALLOW

22 13401-905-016-

00

LABEL/CAUTION/DEF/E1

23 /13401-905-017-

00

LABEL/ELECTRIC/THRES

24 [3401-905-018-

00

LABEL/DOOR/E16

25 [3401-905-019-

00

LABEL/CUTTER/E16

26 [3401-905-043-

00

LABEL/DPF/E16

27 [3401-905-044-

00

LABEL/FUSE/RUNNING/E

28 13401-905-045-

00

LABEL/FUSE/ECU/E16

29 13401-905-046-

00

LABEL/SLOWBLOW/1/E16

30 13401-905-047-

00

LABEL/SLOWBLOW/2/E16

| k| K| k| k| K| k| k| X k| k| K| k| K| K| k| k| K| %| k| K| k| k| K| ¥| k| K| X| k| F OV

N e = T e T e e R Y B e B B e B B e B B B S i N N e e e e e




FI1G.239 LABEL(MANUAL)(2/2) 389
31~36-PLEASE SEE 1/2 PAGE - _—

N
25 57 L -

59 60 61 62 6|4 65
==
55 41 63 42
3401-905 -0100
TYPEOFMODEL| I | C | G
KEY PART CODE DESCRIPTION HJ5701 T|O|R REMARKS
E16 C|L|P

31 [3401-905-048-00 LABEL/RAIL OPEN/CHAI

32 |3401-905-020-00 LABEL/OIL/CHANGE/E16

33 [3401-905-021-00 LABEL/LUBRICATION/E1

34 [3401-905-022-00 LABEL/SUPPORT/ADJUST

35 |3801-907-041-00 LABEL/DEPTH

36 |[3401-905-023-00 LABEL/SPEED/E16

37 [3401-905-024-00 LABEL/REAPOPEN/E16

38 [3401-905-049-00 LABEL/LEVER/DIVIDER/

39 [3814-901-101-00 SEAL

40 13829-906-096-10 LABEL/CHAIN/OPEN/K

41 13401-905-025-00 LABEL/BELT/5101/E16

42 13401-905-026-00 LABEL/TANKOPEN/E16

43 13829-906-094-00 LABEL/CLEAN/K

44 13401-905-027-00 LABEL/ENGINESTOP/E16

45 13401-905-050-00 LABEL/WORK/SWITCH/E1

46 13401-905-028-00 LABEL/COVER/CLOSE/E1

47 13401-905-029-00 LABEL/EJECT/E16

48 13829-906-101-00 LABEL/AUGER SAFETY

49 [3401-905-030-00 LABEL/COVER/ROCK/R/E

50 [3401-905-031-00 LABEL/COVER/ROCK/F/E

51 |3829-906-099-00 LABEL/DROPPER/K

52 |3401-905-032-00 LABEL/SEAL/E16

53 |3401-905-033-00 LABEL/ACTUATOR/E16

54 [3829-906-097-00 LABEL/CAUTION/SHAFT

55 [3829-906-095-00 LABEL/CAUTION/GEAR

56 |3401-905-034-00 LABEL/OPEN/E16

57 13401-905-035-00 LABEL/SPIRAL/E16

58 |3401-905-036-00 LABEL/FUSE/THRESHER/

59 |3401-905-037-00 LABEL/ELECTRIC/THRES

| K| K| k| k| K| K| K| K| k| k| K| k| k| K| k| k| K| %| k| K| K| k| K| ¥| X K| X| *| FOVAR

e e e e e B e P e el e R e el R e B e e e B e e R B e I e - T e T e T e B e O e R e R e R

60 1[3829-906-121-10 LABEL/CAUTION/WASH/K




390

31~36-PLEASE SEE 1/2 PAGE

55 41 63 42

3401-905 -0100

FIG.239 LABEL(MANUAL)(2/2)

37 38 39

1l gL

KEY

PART CODE

TYPE OF MODEL

DESCRIPTION HJ5101

E16

A= -

jaleNe]

=~ Q

REMARKS

61

3829-906-

091-

00

MARK,CLEANER DOOR/K 3

62

3401-905-

038-

00

LABEL/WARNING/LAMP/E

63

3401-905-

039-

00

LABEL/AUGER/E16

64

3401-905-

040-

00

LABEL/PULL/OPEN/E16

65

3829-906-

068-

00

LABEL/FILTER

66

3401-905-

042-

00

| k| X %| k| X OT®R

T e e

LABEL/MAINTENANCE/OI




3333 40 26 27

33 1415

3401-906 -0100

3028

37

FI1G.240 LABEL(CAUTION)

2 80-9

L]

80-22

391

o o g

-

33 29 18 23

E

g
B fr

33

26
34

|

9 10 112 13 14
| Ly = !
S tE=
20
5 16 17 18 19 21 2
| |
23 24 o
25 27

30
=m
35

36
|
= ﬁ

38

39 40
= i

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A= -

REMARKS

=0oN
=R Q

3401-

906-

012-

00

LABEL/CAUTION/STEP/E

1

3401-

906-

001-

00

LABEL/WARNING/BURN/E

3401-

905-

060-

00

LABEL/HYDRAULIC/OIL/

3401-

906-

009-

00

LABEL/WARNING/FAN/E1

2186-

916-

046-

00

LABEL/WARNING/RADIAT

1756-

903-

072-

00

LABEL/CAUTION/COVER/

3829-

905-

002-

00

LABEL/CAUTION/BATTER

(IO O~ W DD

3829-

905-

004-

00

LABEL/DANGER/BATTERY

3401-

906-

003-

00

LABEL/WARNING/LOCK/E

3401-

905-

057-

00

LABEL/ENGINE/E16

3829-

905-

007-

00

MARK,REAPING LOCK/K

3829-

905-

016-

00

LABEL/CAUTION/AUGER

3401-

906-

004-

00

LABEL/WARNING/DRIVE/

3401-

906-

008-

00

LABEL/DANGER/FIRE/E1

3401-

905-

059-

00

LABEL/DIESELFUEL/E16

3401-

906-

005-

00

LABEL/WARNING/DPF/E1

3401-

906-

006-

00

LABEL/WARNING/LOCK/E

3401-

906-

011-

00

LABEL/WARNING/KNIFE/

3829-

905-

031-

00

LABEL/CAUTION/DIVIDE

2186-

916-

018-

20

LABEL/FRONT GUARD/

2186-

916-

018-

20

LABEL/FRONT GUARD/

3401-

905-

062-

00

LABEL/OIL/E16

3401-

906-

014-

00

LABEL/CAUTION/CHAIN/

3401-

906-

013-

00

LABEL/CAUTION/BELT/E

3829-

905-

064-

00

LABEL/CAUTION/COVER/

3829-

905-

058-

00

LABEL/CAUTION/THRESH

3401-

906-

015-

00

LABEL/WARNING/WORK/E

3401-

906-

014-

00

LABEL/CAUTION/CHAIN/

3401-

906-

013-

00

LABEL/CAUTION/BELT/E

3401-

906-

002-

00

LABEL/WARNING/CHAIN/

% | K| K| k| k| K| k| K| K| k| k| K| k| k| K| K| k| K| ¥| k| K| k| k| K| X| %| K| | *| FOVR

e I e e e e e T o B Y T B e Y Ot e B ey Y Y I Y B YR Y B Y A .




392

33 1415 29768
3401-906 0100

37

F1G.240 LABEL(CAUTION)

2 80-9

L

80-22

I

N
w

;

33 29 18 23

34

38 39

40

== & =

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

31 13829-905

-061-00

LABEL/WARNING/CUTTER

32 |3829-905

-052-00

LABEL/CAUTION/HAND

33

3401-906-016-00

LABEL/CAUTION/SPIRAL

34 13829-905

-053-00

LABEL/DEPTH/K

35

3401-906-010-00

LABEL/CAUTION/BELT/E

36 |1756-905

-071-00

LABEL/CAUTION/COVER/

37 13401-905

-056-00

LABEL/ENGINEOIL/DH-2

38

3401-906-007-00

LABEL/CAUTION/REMOTE

39 [3401-905

-055-00

LABEL/FUEL FILLER OP

| k| K| k| K| K| k| k| X KOO

N e e e e e S e

40 13829-905

-065-10

LABEL/CAUTION/AUGER/




3871-930 -0100

FI1G.241 TOOLS

393

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

A= -

=oa

=R Q

REMARKS

1

3750-412-003-00

OILER

* O~ @»

E16
1




394

3401-941E-0100

FI1G.242 ACCESSORIES

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

A=~

jaleNe]

=~ Q

REMARKS

1

3401-941-011-00

COVER/2600X5000

* O~ w»

E16
1




3849-2757-0100

FI1G.243 CABLE SET(REPAIR)

(!

2=

395

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

=R Q

REMARKS

1

3849-280-500-00

CABLE

ASSY

A~ »




396

3888-402B-0100

FI1G.244 ACH SET(REPAIR)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3888-402-300-

00

ACH SET

3888-402-280-

00

CASE/ACH ASSY

3805-740-008-

00

BUSH(12X14X20)

1719-266-341-

00

BUSH/10X12X15

V220-540-601-

20

SCREW,SOCKET/M6X12

V401-160-006-

00

WASHER,SP/M6

V220-540-400-

80

SCREW,SOCKET/M4X8

(3|0 O (W N

V401-160-004-

00

WASHER,SP/M4

2163-738-218-

00

SEAL,OIL/DC12255

3888-402-012-

00

COLLAR/13X31X5

3888-402-003-

00

SPRING1/HT026

3888-402-240-

10

PLATE/SENSOR COMP

V363-260-008-

00

NUT/WASHER/M8

3888-402-014-

00

OILSEAL/DC10207

3888-402-013-

00

COLLAR/11X26X5

3888-402-008-

00

SPRING2/HT024

3888-402-250-

00

PIN/ARM COMP

3888-402-001-

00

PLATE/ARM

3888-402-016-

00

BOLT/SOCKET/M06X12

V401-160-006-

00

WASHER,SP/M6

3888-402-006-

00

PLATE/COVER/ACH

3888-402-016-

00

BOLT/SOCKET/M06X12

V401-160-006-

00

WASHER,SP/M6

3888-402-260-

00

COVER/SENSOR COMP

3888-402-017-

00

CLAMP/M6/09

3888-402-016-

00

BOLT/SOCKET/M06X12

V401-160-006-

00

WASHER,SP/M6

3888-282-290-

10

SENSOR/ANGLE ASSY

V120-364-001-

00

SCREW,SP/M4X10

3888-402-007-

00

PLATE/ARM/SENSOR

=oli=cii==11-<Ji--Ri-chi--Ri==1}-ci-=1}-<2L-vRi-ch}--Ri--R}-ci-=M1-cL-vRi="R}--Ri== =< i--Ni--Ai--Ri="R}--Ri=-1] -~ Ao MRy

T I N I N I N B Y Y I e e e e e T T e e e I e T e e o R o A = Y S R S RS S RS




3888-402B-0100

FI1G.244 ACH SET(REPAIR)

26

397

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A= -

=oa

=R Q

REMARKS

31

V360-260-006-00

INUT/WASHER/M6

Ha<»




398

K185-060-000-0B

FI1G.245 COMPONENT PARTS
FOR K185-060-000-00 ON FIG.93

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

A=~

jaleNe]

=~ Q

REMARKS

K185-033-200-

00

ROD/PISTON COMP

K185-033-001-

00

PISTON

K182-040-303-

00

PACKING/PISTON

K185-033-002-

00

RING/WEAR

V723-111-502-

00

O-RING/1B,S20

1518-519-001-

00

NUT,U

K185-033-300-

00

COVER/ROD  SET

K185-021-202-

00

PACKING/ROD

© (00 [~J |0 O~ | N

K185-021-203-

00

SEAL/DUST

| k| X k| K| K| | k| % F OO

e N e e e e -

=
o

V721-113-106-

50

O-RING/1B,G65




FI1G.246 COMPONENT PARTS
FOR K185-108-000-00 ON FIG.93

K185-108-000-0

399

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
2

A= -

=oa

=R Q

REMARKS

K185-095-002-00

ROD/PISTON/095

K185-095-001-00

IPISTON/095

1757-306-062-00

PACKING/ROD

K185-095-003-00

WEARRING

V720-112-401-80

O-RING/1B,P18

1518-519-001-00

INUT,U

K185-095-200-00

COVER/ROD/095 SET

K185-021-202-00

IPACKING/ROD

O (00|30 O~ WD

K185-021-203-00

SEAL/DUST

V721-113-107-50

O-RING/1B,G75 HS90

==
- O

V721-113-108-00

O-RING/1B,G80

K| k| K| k| K| K| k| k| ¥ F| X OV

NN N D DD DN N DN N




400

K200-292-000-3E

FI1G.247 COMPONENT PARTS(1/2)
FOR K200-292-000-30 ON FIG.86

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

K200-292-100-

00

VALVE/292/1 SET

1

K200-292-101-

00

MANIFOLD/AT/292

K233-009-000-

10

VALVE/FLOW PRIORITY/

V723-111-501-

60

O-RING/1B,S16

V720-112-402-

00

O-RING/1B,P20

1650-508-002-

00

FILTER/LINE/12X18X15

K211-066-103-

00

RING/O/F404/1015

(3|0 O (W N

K250-076-000-

10

VALVE/RELIEF/07 ASSY

V720-112-401-

60

O-RING/1B,P16

V720-112-401-

10

O-RING/1B,P11

K200-124-110-

20

VALVE/REDUCE/26 SET

V720-112-402-

20

O-RING/1B,P22

V720-112-401-

60

O-RING/1B,P16

K200-086-002-

00

FILTER/200

V783-160-601-

50

ORIFICESETS/M6X1.5

V720-111-900-

90

O-RING/1B,P9

V720-112-402-

00

O-RING/1B,P20

S N e e e e e e e e e e e e

V780-140-000-

2T

PLUG/SCREW/SEAL

V780-140-000-

1T

PLUG/SCREW/SEAL

Jury
-

K200-261-000-

00

VALVE/261  ASSY

K290-005-000-

00

VALVE/PRV/B/3 ASSY

V720-112-402-

00

O-RING/1B,P20

K290-001-001-

00

O-RING/AS568/013

K290-001-002-

00

O-RING/AS568/014

K290-001-003-

00

O-RING/AS568/015

K211-001-008-

00

PLUG

V720-112-401-

20

O-RING/1B,P12

K200-261-001-

00

SPRING/HC029

K200-261-002-

00

PLUG/M16

V720-112-401-

40

O-RING/1B,P14

| k| K| k| k| K| k| k| K| k| k| K| ¥| k| K| k| k| K| N| k| K| K| k| K| ¥| X| K| %| k| F OV

N e e e e e e e




K200-292-000-3E

FIG.247 COMPONENT PARTS(2/2)
FOR K200-292-000-30 ON FIG.86

§1——]| 31~48-PLEASE SEE 1/2 PAGE

401

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A -
=0oN
=R Q

REMARKS

31 [V720-111-901

-00

O-RING/1B,P10

32 |[V720-111-900

-70

0-RING/1B,P7

33 |V780-140-000

-1T

PLUG/SCREW/SEAL

34 | K200-292-200

-10

VALVE/292/2 SET

356 | K200-292-210

-10

VALVE/292/2/SUB SET

36 | K275-005-001

-00

SPRING/HCO012/3

37 | K200-292-203

-00

BOLT/HOLDER/SPRING

38 |[K200-148-204

-00

PLATE

39 | K200-148-210

-00

SOLENOID/DL/BL/2 SET

40 | K200-148-220

-00

SOLENOID/DL/G/2 SET

41 K211-001-008

-00

PLUG

42 |V720-112-401

-20

O-RING/1B,P12

43 | K200-292-400

-00

SOLENOID/TMV/09/B

44 |V720-111-900

=70

O-RING/1B,P7

45 |V720-112-401

-60

O-RING/1B,P16

46 |V720-112-401

-40

O-RING/1B,P14

DOl | O k[ NN | = DD N DN | e DN DN

47 |V780-140-000

-1T

PLUG/SCREW/SEAL

Jury
-

48 |V720-111-901

-00

O-RING/1B,P10

49 | K200-287-000

-20

VALVE/PFV/20 ASSY

50 |V401-160-008

-00

WASHER,SP/M8

51 |V201-360-810

-00

BOLT/M8X100/7T

52 |1757-509-012

-00

FILTER/PORT/11

53 |V523-100-601

-60

IPIN,ST,B/6X16

54 | K200-124-106

-00

FILTER/08

65 |V220-540-507

-50

SCREW,SOCKET/M5X75

56 |[V720-111-900

-60

O-RING/1B,P6

57 [1488-541-232

-00

BOLT/SOCKET/M6X50

58 |V720-112-401

-40

O-RING/1B,P14

59 |11725-508-019

-00

WASHER/07X10X01

60 K200-292-001

-00

BOLT/SOCKET/M6X185

| K| K| k| k| K| k| K| N ®| k| K| N| K| K| k| k| K| N| k| K| K| k| K| ¥| %| K| ¥| *| FOVAR

W DD | ] DD DN | W] OO k| e




402

K200-292-000-3E

FI1G.247 COMPONENT PARTS(2/2)

FOR K200-292-000-30 ON FIG.86

51 31~48-PLEASE SEE 1/2 PAGE
50
S

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

jaleNe]

=~ Q

REMARKS

61

K200-292

-300-

00

VALVE/P/292 SET

62

K200-292

-301-

00

MANIFOLD/P/292

63

K274-003

-000-

00

VALVE/SOLENOID/003

64

K274-003

-100-

00

VALVE/BDA/003 SET

65

K270-001

-003-

10

SPRING/HC012

66

K200-096

-202-

00

SPRING/PLATE/03

67

K274-003

-200-

00

SOLENOID/TMS/W SET

68

K274-001

-300-

00

SOLENOID/TMS/G SET

69

V720-111

-900-

70

0-RING/1B,P7

70

K274-001

-000-

00

VALVE/SOLENOID/001

71

K274-001

-100-

00

VALVE/BCA/001 SET

72

K273-002

-003-

00

SPRING/HC012/2

73

K200-096

-202-

00

SPRING/PLATE/03

74

K274-001

-200-

00

SOLENOID/TMS/B SET

W W o O | W B H o N N | ] e

75

K274-001

-300-

00

SOLENOID/TMS/G SET

76

V720-111

-900-

70

O-RING/1B,P7

jury
1

77

K220-007

-000-

00

VALVE/CHECK/PILOT/00

D W

78

V720-112

-401-

80

O-RING/1B,P18

79

K200-189

-101-

00

RING/O/1014

80

V220-540

-504-

50

SCREW,SOCKET/M5X45

16

81

V720-112

-401-

40

O-RING/1B,P14

82

V780-140

-000-

1T

PLUG/SCREW/SEAL

13

83

V780-140

-000-

2T

PLUG/SCREW/SEAL

84

K200-292

-400-

00

SOLENOID/TMV/09/B

85

K200-119

-104-

10

PLUG/HOLDER/SPRING

| k| K| k| k| K| k| K| K| K| k| X k| k| K| %| K| k| %| k| K| % k| ¥ X OW®XR




3401-430-200-0

FIG.248 COMPONENT PARTS
FOR 3402-430-200-00 ON FIG.118

i 4

403

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

A= -

HJ5101
E16
1

=oa

=R Q

REMARKS

3401-430-

220-

00

KNIFE/LH COMP

3657-430-

214-

00

RIVET/6X16

22

3401-430-

260-

00

KNIFE/RH COMP

1

3657-430-

214-

00

RIVET/6X16

34

3401-430-

210-

00

FRAME/KNIFE/J5 COMP

1

3881-430-

290-

00

CLIP/KNIFE = COMP

w

3657-430-

214-

00

RIVET/6X16

—
1\

(IO O~ W DD

3401-430-

270-

00

CLIP/KNIFE COMP

3657-430-

214-

00

RIVET/6X16

3852-430-

202-

00

PLATE/1/28X377

3852-430-

502-

00

PLATE/I/30X105

3817-430-

203-

00

PLATE/I/16X105

3852-430-

503-

00

PLATE/I/30X70

3676-430-

002-

00

PLATE(1/16X70)

3401-430-

201-

00

PLATE/1/30X90

3676-430-

003-

00

PLATE(1/20X70)

=3 D O W M| | DN DN =

3676-430-

004-

00

PLATE(/18X70)

n
fry

3679-430-

012-

00

BOLT/M8X35

—
(V]

V411-260-008-

00

WASHER,PL/M8

-
o

V401-160-008-

00

WASHER,SP/M8

-
S

V304-260-008-

00

INUT/M8

-
o

3401-430-202-

00

PLATE/1/30X90

k| K| N k| K| K| k| K| | k| K| K| k| K| K| k| K| K| %] ¥ F| * OO

[ury




404

3801-291-270-0A

FI1G.249 COMPONENT PARTS
FOR 3801-291-270-00 ON FIG.23,24,28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16

A=~

jaleNe]

=~ Q

REMARKS

3801-291

-272-

00

NUT

1

1426-621

-002-

00

BULB/12V23W

3506-301

-264-

00

GASKET

3506-301

-262-

00

LENS

3506-301

-265-

00

RIM

3676-291

-232-

00

SCREW/TAPPING

3506-301

-267-

00

STAY

k| K| N| k| K| X *| X OOT R

[ S ISy S R RS

(3|0 O (W N

V210-260

-601-

60

BOLT,S/M6X16




3824-248-400-2E

FIG.250 COMPONENT PARTS
FOR 3824-248-400-20 ON FIG.47

5

39

43 44 34 9811437 |7

3

i i Iiiet—7

—6

12116 13| 23 |25 [22(21 23|10 19 18|14 12

41 15 20 17 27

22

- !E!E!’

||i|

MII Tu

38

405

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

A= -

HJ5101

—
(=2}

=oa

=R Q

REMARKS

3824-248-

401-

00

CASE,UNIT/LOWER

3824-248-

402-

00

CASE,UNIT/UPPER

3824-248-

550-

10

EVAPORATOR  ASSY

3824-248-

551-

00

VALVE,EXPANTION

3824-248-

554-

00

TUBE,LIQUID

3824-248-

555-

00

HOLDER

3824-248-

553-

00

PACKING

(IO O~ W DD

3824-248-

556-

00

PACKING

3824-248-

557-

00

PACKING

3824-248-

404-

00

HEATER,CORE

3824-248-

405-

00

REGISTER/BLOWER

3824-248-

406-

00

DOOR,MODE

3824-248-

407-

00

LEVER,MODE/REAR

3824-248-

408-

00

LEVER,MODE/FRONT

3824-248-

409-

00

ROD/MODE

3824-248-

511-

00

IDOOR/A/M/REAR/1

3824-248-

512-

00

LEVER,REAR/A/M

3824-248-

513-

00

IDOOR/A/M/FRONT

3824-248-

514-

00

LEVER,FRONT/A/M

3824-248-

515-

00

LEVER,REAR/A/M/2

3824-248-

516-

00

LEVER,CONTROL/A/M

3824-248-

517-

00

ROD/A/M

3824-248-

518-

00

SCREW, TAPPING

3824-248-

519-

00

SCREW

3824-248-

521-

00

BUSH

3824-248-

522-

00

BUSH

3824-248-

523-

00

CLAMP

3824-248-

524-

00

FAN/BLOWER

3824-248-

525-

00

INUT

3824-248-

526-

00

WASHER

% | K| K| k| k| K| X| K| K| k| k| K| X| K| K| k| k| K| X| k| K| K| k| K| X| % K| ¥| *| FOVAR

R R | | R o N D R R R R R R R R R N R R R R D R R R R R e




406

3824-248-400-2E

FIG.250 COMPONENT PARTS
FOR 3824-248-400-20 ON FIG.47

5

39

43 44 34 98114137 |7

“—
=

f

L

3

12 116 13
41 15 20

23 |25 [22(21 23|10 19
17 27

22

|—7

—6

36 C

38

1814 12
26

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101
E16
1

o~
ali=Neo!
=~ Q

REMARKS

31

3824-248-527-00

MOTOR

32

3824-248-528-00

PACKING

33

3824-248-529-00

SCREW/TAPPING

34

3824-248-531-10

THERMOSTAT ASSY

35

3824-248-532-00

SCREW

36

3824-248-533-00

NET

37

3824-248-534-00

BRACKET

38

3824-248-535-00

SPRING

W | = M M | =

39

3824-248-536-00

SCREW/TAPPING

40

3824-248-537-00

PACKING

41

3824-248-538-00

CLAMP/LOCK

42

3824-248-539-00

CLAMP

43

3824-248-541-00

TUBE,VINYL

44

3824-248-542-00

INSULATOR

%l k| K| K| k| K| K| K| K| K| k| k| k| * O W

H = = NN




FIG.251 COMPONENT PARTS
FOR 3824-248-440-10 ON FI1G.47

3824-248-440-1D

407

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

A= -

=oa

=R Q

REMARKS

3824-248-

445-

00

PANNEL,CONTROL

3824-248-

446-

00

ORNAMENT

3824-248-

448-

00

LEVER

3824-248-

449-

00

LEVER

3824-248-

491-

00

LEVER

3824-248-

492-

00

IPIN

3824-248-

493-

00

WASHER

(IO O~ W DD

3824-248-

494-

00

WASHER

3824-248-

495-

00

RING

3824-248-

496-

00

COVER,BEARING

3824-248-

497-

00

SPRING

3824-248-

498-

00

BALL,STEEL

3824-248-

499-

00

KNOB

3824-248

-044-

00

CLAMP/CABLE

1729-782

616"

20

SWITCH ASSY

3824-248

-501-

00

CAP/SWITCH/A/C

1729-782

-617-

00

IKNOB/A/C

| k| K| k| K| K| k| k| K| k| K| X| K| k| ¥ ¥ F OV

L e R e e i e




408

3824-248-990-2D

FI1G.252 COMPONENT PARTS
FOR 3824-248-990-20 ON FIG.48

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

m
—
(=2

A=~

jaleNe]

=~ Q

REMARKS

3824-248

-412-

30

CLUTCH/MAGNET ASSY

3824-248

-413-

00

RING/SNAP

3824-248

-414-

00

RING/SNAP

3824-248

-415-

00

WASHER/PLATE

3824-248

-416-

00

WASHER/PLATE

3824-248

-417-

00

WASHER/PLATE

3824-248

-418-

00

BOLT

3824-248

-419-

00

HARNESS

© (00 [~J |0 O~ | N

3824-248

-381-

00

BOLT

| K| X k| K| K| k| ¥ X OTW®WL

L I =Y =Y IS R B




3881-115-200-0D

FIG.253 COMPONENT PARTS
FOR 3881-115-200-00 ON FIG.8

1920 17

15 20 18 16 8

(iR

Ol NN W

- N w

N O — —~

409

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

HJ5101

—
(=2}

=oa

=R Q

REMARKS

3881-115-201-00

COVER/CLUTCH

3881-115-202-00

PISTON

3881-115-203-00

O-RINGSEAL

3881-115-204-00

O-RINGSEAL

3881-115-205-00

BEARING

V707-140-062-00

RING,SNAP/R62

1692-209-203-00

SPRING/WAVE

(IO O~ W DD

3881-115-220-00

CASE/CLUTCH

3881-115-206-00

THRUSTBEARINGNEEDLE

3881-115-207-00

WASHER/THRUST

3881-115-208-00

WASHER

3881-115-209-00

BOLT

3881-115-211-00

PLUG

3881-115-212-00

RING/PRESSURE

3881-115-213-00

SHAFT

3881-115-214-00

WASHER

3881-115-215-00

GEAR

3881-115-216-00

BEARING/NEEDLE

3881-115-217-00

GEAR

3881-115-218-00

BEARING/NEEDLE

%l k| R %] k| K| k| K| K| K| k| K| K| K| K| ¥| %] ¥ F| F O

I I e e N e e e e T e R e O . e e I e I e R e




410

Numerical Index

YN53-097-571-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
5931-901-000-02 1 38 Y123-900-131-30 6 28 Y124-070-133-00 12 18
12 11 Y123-900-136-41 6 31 Y124-160-017-51 2 8

Y105-010-391-40 12 15 Y123-900-250-60 7 9 49
Y106-990-446-60 5 18 Y123-900-775-10 17 21 Y124-160-019-10 13 3
Y114-270-590-10 16 11 Y123-900-775-20 17 22 Y124-160-113-40 4 17
16 19 Y123-900-775-40 17 24 Y124-223-399-00 12 3

Y114-371-790-70 17 30 Y123-901-180-80 6 32 Y124-610-486-10 13 35
Y119-000-351-40 10 39 Y123-907-031-00 4 55 Y124-610-492-91 13 36
11 39 Y123-907-031-10 4 56 Y127-677-912-60 17 35

Y119-005-351-51 10 48 Y123-907-031-20 4 57 Y128-300-132-30 | 24 3
11 48 | Y123-907-031-40 | 4 58 24 54

Y119-100-113-30 4 60 Y123-907-112-80 4 34 25 1
Y119-131-183-20 8 3 Y123-907-115-50 4 1 Y128-377-598-60 16 8
Y119-131-775-50 17 25 Y123-907-116-01 15 11 Y129-051-493-01 13 14
Y119-156-399-10 3 6 Y123-907-118-10 104 Y129-100-015-80 2 2
Y119-156-399-20 3 7 Y123-907-118-20 4 22 3 12
Y119-578-421-30 13 9 Y123-907-118-30 4 21 17 32
Y119-593-421-21 13 7 Y123-910-398-50 12 20 Y129-150-024-50 7 4
Y119-620-016-20 4 70 Y123-957-424-60 13 33 Y129-150-112-30 4 37
Y119-620-111-80 4 15 Y123-958-772-10 18 1 4 41
Y119-620-774-70 18 14 Y123-958-772-80 18 34 Y129-150-117-50 4 20
Y119-620-792-50 18 5 Y123-958-773-80 18 3 4 38
Y119-620-792-80 18 18 Y123-958-774-20 18 6 4 42
Y119-620-792-90 18 20 Y123-958-774-40 18 11 Y129-150-142-00 7 1
Y119-620-793-50 18 26 Y123-958-774-50 18 12 Y129-270-494-00 13 17
Y119-624-773-51 18 39 Y123-958-774-60 18 13 Y129-410-039-90 4 94
Y119-640-016-40 3 2 Y123-958-777-20 18 15 13 54
Y119-640-927-50 | 25 18 Y123-958-792-00 18 7 Y129-418-183-20 6 10
Y119-717-320-50 15 Y123-958-792-10 18 8 6 26
Y119-761-394-50 12 Y123-958-792-20 18 9 Y129-472-180-90 8 2
Y119-803-113-40 4 16 Y123-958-792-30 18 10 Y129-486-016-70 3 16
Y119-803-778-30 4 100 Y123-958-792-40 18 4 Y129-900-012-50 1 4
Y120-270-544-10 4 28 Y123-958-792-60 18 16 Y129-900-024-10 1 9
Y121-023-260-71 2 13 Y123-958-792-70 18 17 Y129-900-079-00 | 24 2
Y121-252-391-50 12 4 Y123-958-792-80 18 19 Y129-900-141-00 7 6
Y121-254-778-10 17 29 Y123-958-793-00 18 21 Y129-900-141-40 2 21
Y121-520-348-10 10 37 Y123-958-793-10 18 22 Y129-900-212-00 9 3
11 37 Y123-958-793-20 18 23 Y129-900-216-00 9 14

Y121-550-491-11 13 40 Y123-958-793-30 18 24 Y129-900-232-00 9 29
Y121-750-598-90 | 23 1 Y123-958-793-40 18 25 Y129-900-260-00 7 20
Y121-850-211-30 9 11 Y123-958-793-50 18 27 Y129-900-262-50 2 22
Y121-850-212-90 9 4 Y123-958-793-60 18 28 Y129-900-320-30 2 3
Y121-850-219-20 9 5 Y123-958-793-70 18 29 10 22
Y121-850-770-21 5 25 Y123-958-793-80 18 30 10 41
Y123-500-495-50 13 38 Y123-962-495-00 13 37 11 22




Numerical Index

YN53-097-571-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
Y129-900-320-30 11 41 Y129-940-772-80 17 20 Y129-978-121-10 5 1
Y129-900-320-40 2 4 Y129-944-079-10 4 84 Y129-978-121-20 5 4
Y129-900-350-00 10 42 Y129-960-039-90 12 17 Y129-978-121-61 5 2

11 42 13 46 Y129-978-123-11 5 14
Y129-907-111-20 4 14 13 49 Y129-978-123-31 5 16
Y129-907-112-50 4 31 13 55 Y129-978-127-00 4 63
Y129-907-115-10 4 18 Y129-960-219-30 9 9 Y129-978-128-20 5 22
Y129-908-210-00 9 1 Y129-960-219-40 9 10 Y129-978-131-11 6 1
Y129-908-393-90 12 25 Y129-963-493-00 13 15 Y129-978-132-10 6 2
Y129-916-017-90 3 15 Y129-966-016-50 3 13 Y129-978-133-10 6 12
Y129-916-018-00 2 18 Y129-973-079-10 4 82 Y129-978-133-30 6 14
Y129-916-216-10 9 7 Y129-973-559-00 | 25 14 Y129-978-133-80 6 29
Y129-916-497-40 13 21 Y129-974-018-30 3 1 Y129-978-134-11 6 20
Y129-917-558-21 25 13 Y129-974-180-21 8 1 Y129-978-134-20 6 21
Y129-927-023-40 1 32 Y129-974-398-20 12 21 Y129-978-137-10 5 6
Y129-927-029-30 1 24 Y129-978-011-81 1 1 Y129-978-137-20 5 7
Y129-927-029-40 1 35 Y129-978-012-00 1 27 Y129-978-137-70 6 8
Y129-927-138-10 6 35 Y129-978-013-31 1 28 Y129-978-138-20 6 36
Y129-927-236-00 9 30 Y129-978-015-31 2 1 Y129-978-138-70 6 25
Y129-927-236-10 9 33 Y129-978-015-40 2 16 Y129-978-138-80 6 24
Y129-927-251-00 7 10 Y129-978-017-20 2 10 Y129-978-144-00 7 2
Y129-927-259-20 7 22 Y129-978-020-20 1 6 Y129-978-165-50 | 24 13
Y129-927-449-00 13 41 Y129-978-030-10 4 51 Y129-978-166-00 | 24 14
Y129-927-779-20 | 25 15 Y129-978-030-30 4 52 Y129-978-167-00 | 24 17
Y129-928-494-20 13 43 Y129-978-030-60 4 53 Y129-978-167-20 | 24 18
Y129-928-797-00 | 23 22 Y129-978-032-50 4 91 Y129-978-177-00 | 24 34
Y129-930-390-50 12 14 Y129-978-079-10 4 85 Y129-978-215-30 9 12
Y129-932-145-80 7 3 Y129-978-111-00 4 12 Y129-978-216-80 9 8
Y129-940-770-11 17 1 Y129-978-111-10 4 13 Y129-978-220-50 9 18
Y129-940-771-00 17 2 Y129-978-112-40 4 30 Y129-978-223-00 9 24
Y129-940-771-30 17 5 Y129-978-112-60 4 32 Y129-978-227-40 9 37
Y129-940-771-40 17 6 Y129-978-112-70 4 33 Y129-978-230-00 9 26
Y129-940-771-50 17 7 Y129-978-113-11 4 59 Y129-978-239-00 9 32
Y129-940-771-60 17 8 Y129-978-113-40 4 72 Y129-978-253-00 7 14
Y129-940-771-71 17 9 Y129-978-113-51 4 73 Y129-978-257-00 7 15
Y129-940-771-81 17 10 Y129-978-113-60 4 71 Y129-978-257-10 7 18
Y129-940-771-90 17 11 Y129-978-114-12 4 50 Y129-978-259-00 7 16
Y129-940-772-00 17 12 Y129-978-116-50 4 35 Y129-978-320-00 10 1
Y129-940-772-10 17 13 Y129-978-116-60 4 39 11 1
Y129-940-772-21 17 14 Y129-978-117-11 4 2 Y129-978-330-20 10 26
Y129-940-772-30 17 15 Y129-978-118-00 4 103 11 26
Y129-940-772-40 17 16 Y129-978-118-71 4 25 Y129-978-330-50 10 27
Y129-940-772-50 17 17 Y129-978-119-00 4 26 11 27
Y129-940-772-60 17 18 Y129-978-119-20 4 43 Y129-978-330-70 10 28
Y129-940-772-70 17 19 Y129-978-119-50 4 27 11 28

411



412

Numerical Index

YN53-097-571-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
Y129-978-348-20 10 38 Y129-978-598-30 15 19 Y129-A00-927-50 | 25 19
11 38 Y129-978-598-40 15 20 Y129-A01-136-01 6 30

Y129-978-396-50 12 26 Y129-978-770-70 17 33 Y129-A01-137-10 6 7
Y129-978-397-00 12 5 Y129-978-773-70 18 43 Y129-C00-139-40 | 24 6
Y129-978-420-20 13 1 Y129-978-775-00 4 74 Y129-C00-139-70 | 24 7
Y129-978-421-11 13 6 Y129-978-775-10 4 175 Y129-C01-030-60 4 90
Y129-978-421-22 13 8 Y129-978-775-20 4 76 Y129-C01-120-60 4 95
Y129-978-421-41 13 10 Y129-978-778-00 4 101 Y129-C01-166-80 | 24 16
Y129-978-424-00 13 32 Y129-978-778-20 4 102 24 37
Y129-978-493-80 13 16 Y129-978-912-51 | 23 11 Y129-C20-557-00 | 25 4
Y129-978-496-70 13 52 Y129-978-916-40 4 86 Y129-C20-557-20 | 25 9
Y129-978-497-80 13 57 Y129-979-772-50 18 31 Y129-C23-178-00 | 24 35
Y129-978-510-00 14 1 Y129-979-772-60 18 32 Y129-E00-136-10 6 22
Y129-978-511-00 14 2 Y129-979-772-70 18 33 Y129-E00-139-10 6 40
Y129-978-511-20 14 4 Y129-A00-113-30 4 61 Y129-E00-139-20 6 41
Y129-978-511-30 14 5 5 3 Y129-E00-173-10 | 24 27
Y129-978-512-00 14 6 Y129-A00-127-11 4 96 Y129-E00-496-10 | 13 44
Y129-978-512-20 14 8 Y129-A00-127-21 5 11 Y129-E00-496-40 | 13 48
Y129-978-513-00 14 9 Y129-A00-127-80 4 64 Y129-E01-137-00 5 5
Y129-978-513-10 14 10 Y129-A00-127-90 4 97 Y129-E30-176-00 | 24 31
Y129-978-513-20 14 11 Y129-A00-129-00 5 23 Y129-F01-136-10 6 3
Y129-978-514-00 14 12 Y129-A00-129-10 5 24 Y129-F01-136-50 6 23
Y129-978-514-10 14 13 Y129-A00-133-50 5 19 Y129-F01-136-60 | 24 4
Y129-978-514-20 14 14 6 17 Y129-F01-136-70 6 4
Y129-978-521-00 | 25 3 24 25 Y129-F01-136-80 6 5
Y129-978-570-00 15 3 Y129-A00-133-80 6 16 Y129-F01-136-90 6 6
Y129-978-571-00 15 4 Y129-A00-137-52 6 34 Y129-F01-139-00 6 39
Y129-978-572-00 15 5 Y129-A00-166-10 | 24 15 Y129-F01-139-10 | 24 5
Y129-978-572-20 15 7 Y129-A00-173-11 6 18 Y129-F01-160-00 | 24 8
Y129-978-572-30 15 8 24 26 Y129-F01-162-00 | 24 9
Y129-978-590-70 16 10 Y129-A00-175-20 | 24 30 Y129-F01-164-00 | 24 11
Y129-978-590-80 16 14 Y129-A00-175-70 | 24 33 Y129-F01-168-00 | 24 21
Y129-978-590-90 16 18 Y129-A00-176-00 | 24 28 Y129-F01-168-10 | 24 22
Y129-978-591-00 15 12 Y129-A00-556-00 | 16 1 Y129-F01-168-90 | 24 23
15 13 Y129-A00-556-10 | 16 2 Y129-F01-190-00 | 24 36

Y129-978-591-50 14 15 Y129-A00-557-10 | 25 5 Y129-F01-191-00 | 24 41
Y129-978-591-60 14 16 Y129-A00-557-30 | 25 10 Y129-F01-195-00 | 24 52
Y129-978-591-70 15 9 Y129-A00-557-40 | 25 11 Y129-F01-195-10 | 24 55
Y129-978-595-00 16 23 Y129-A00-557-51 | 25 6 Y129-F01-195-20 | 24 57
Y129-978-595-50 16 24 Y129-A00-557-60 | 25 7 Y129-F01-195-30 | 24 58
Y129-978-595-60 16 25 Y129-A00-557-70 | 25 12 Y129-F01-195-40 | 24 59
Y129-978-595-70 16 26 Y129-A00-558-00 | 16 3 Y129-F01-195-50 | 24 60
Y129-978-597-00 15 15 Y129-A00-779-30 | 25 16 Y129-F01-195-60 | 24 61
Y129-978-598-10 15 17 Y129-A00-912-00 6 9 Y129-F01-195-70 | 24 62
Y129-978-598-20 15 18 Y129-A00-914-51 | 23 16 Y129-F01-195-80 | 24 43




Numerical Index

YN53-097-571-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
Y129-F01-195-80 | 24 63 Y228-575-001-00 4 65 Y261-060-801-22 3 11
Y129-F01-195-90 | 24 42 4 66 10 47
Y129-F01-198-00 | 24 44 4 77 11 47
Y129-F01-220-80 9 16 Y230-000-600-00 4 98 12 13
Y129-F01-229-00 9 35 Y230-010-220-00 3 9 12 24
Y129-F01-330-10 | 10 17 3 10 13 30

11 17 Y230-800-110-00 16 17 Y261-060-801-42 4 87

Y129-F01-330-20 | 10 18 Y230-800-150-00 16 9 7 8
11 18 Y230-800-160-00 | 25 20 24 19

Y129-F01-330-30 | 10 19 Y232-970-800-61 5 15 24 40
11 19 13 Y261-060-801-62 2 5

Y129-F01-494-20 | 11 29 Y234-140-800-00 13 29 2 11
13 20 Y234-141-000-00 12 12 4 88

Y129-F01-530-50 | 15 2 Y238-760-200-00 4 9 13 58
Y129-F01-759-00 | 19 10 Y238-760-300-00 1 12 16 22
20 10 1 13 23 23

Y129-F01-759-40 | 21 12 1 14 24 47
22 12 4 10 25 21

Y129-F01-912-43 | 23 2 Y243-110-001-10 | 25 8 Y261-060-802-02 2 6
Y129-F01-916-00 | 23 18 Y243-110-003-20 2 9 4 83
Y129-F01-916-10 | 23 17 4 68 6 27
Y129-F02-195-10 | 24 56 Y243-110-003-80 4 78 Y261-060-802-52 5 9
Y129-F33-590-10 | 16 5 Y243-160-001-80 12 22 5 27
Y129-F61-390-10 | 12 2 Y243-210-008-50 2 14 13 39
Y129-F61-396-00 | 12 19 Y243-410-005-00 14 17 Y261-060-803-02 16 4
Y129-F61-420-30 | 13 2 Y260-140-802-52 18 44 Y261-060-803-52 10 32
Y129-F61-494-40 | 10 29 Y261-060-601-02 7 17 11 32
Y158-600-514-20 10 20 Y261-060-601-22 6 19 15 10
11 20 23 19 Y261-060-804-02 2 19

Y171-051-019-21 1 5 23 20 4 45
Y172-B02-171-50 | 25 2 Y261-060-601-42 4 79 Y261-060-804-52 5 12
Y221-171-200-00 | 24 45 4 99 10 16
24 64 7 19 11 16

Y221-900-800-02 12 16 17 36 Y261-060-805-02 2 12
16 27 Y261-060-601-62 5 21 13 31

Y221-901-200-02 5 20 12 23 18 45
13 42 Y261-060-602-02 5 8 Y261-060-805-52 7 13

Y221-901-600-02 10 21 Y261-060-602-22 10 23 10 33
11 21 11 23 11 33

Y221-902-200-02 3 5 Y261-060-603-02 4 80 Y261-060-806-52 4 46
Y222-520-003-40 9 25 24 46 Y261-060-807-02 2 20
Y223-510-300-10 12 27 24 65 Y261-060-809-02 5 28
Y223-510-600-12 11 Y261-060-604-02 5 26 Y261-060-809-52 13
Y225-120-701-40 7 7 Y261-060-606-02 4 81 18 35
9 6 Y261-060-606-52 4 69 Y261-060-810-04 18 41

413



414

Numerical Index

YN53-097-571-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
Y261-061-001-42 1 39 Y267-161-200-02 24 51
Y261-061-002-02 2 15 24 68

24 48 Y272-413-000-00 1 10
Y261-061-002-52 6 37 Y272-414-000-00 4 11
13 34 Y273-100-700-01 4 23
Y261-061-003-02 4 89 Y296-212-000-00 | 23 21
Y261-061-003-52 17 34 Y729-927-028-00 1 29
Y261-061-005-02 18 36 Y729-F33-926-00 | 24 53
Y261-061-006-02 6 42 YX22-406-101-00 | 17 23
Y261-061-008-52 18 37 YX94-905-610-01 | 18 2
Y261-161-203-02 17 31
Y262-160-602-02 10 24
11 24
Y262-160-602-52 5 10
Y262-160-804-02 10 34
11 34
Y262-160-806-52 4 47
Y262-260-803-02 2 7
Y263-060-800-02 4 29
4 48
6 33
6 38
8 4
10 35
11 35
14 18
18 38
18 42
24 20
Y263-061-000-02 6 11
24 49
24 50
24 66
24 67
Y263-660-600-02 10 25
11 25
15 21
15 22
Y263-761-000-02 10 36
11 36
Y264-500-601-62 4 67
Y264-550-801-22 4 44
Y265-770-602-02 13 27
Y265-770-801-62 13 28
Y265-870-501-02 4 54




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1105-410-003-00 36 11 1342-402-006-00 54 9 1423-520-001-10 100 2
1301-411-005-00 |127 4 56 23 1424-101-203-00 75 17

131 6 63 12 1424-101-204-00 75 18

135 4 65 13 1425-621-004-00 74 13

140 8 65 16 80 33

146 18 69 8 89 13

158 7 69 23 112 12

170 33 69 31 115 22

170 39 72 60 144 3

211 39 86 31 166 2

1305-241-001-00 15 5 86 39 179 39
26 20 87 11 180 49

141 32 89 14 180 60

152 18 89 16 184 2

219 14 90 2 186 12

1324-205-002-00 11 15 93 12 187 4
226 18 172 12 197 4

1337-401-006-00 11 24 182 7 209 15
201 39 186 1426-621-002-00 |249 2

1337-721-002-00 14 8 187 26 1426-621-041-00 67 27
84 2 212 29 1427-117-001-00 |199 29

120 11 228 39 1427-431-003-00 |193 11

121 12 1364-404-006-00 |135 2 214 20

121 36 1365-709-001-00 19 6 1427-621-012-00 75 32

122 12 21 6 1432-616-002-00 41 63

123 14 1369-703-006-00 5 14 1432-621-011-00 | 172 4

1340-101-108-00 |192 4 1370-301-110-00 |189 51 1434-611-002-10 25 51
207 35 1376-402-003-00 46 13 1444-307-007-00 33 3

225 55 48 58 1444-507-003-00 24 13

1340-211-005-10 |167 11 175 11 1444-601-015-00 (236 10
1342-402-006-00 11 23 176 12 1444-621-002-10 49 4
13 49 186 7 1488-541-006-00 93 19

25 53 1388-202-002-00 | 163 7 1488-541-232-00 |247 57

29 10 1395-710-004-00 24 3 1488-611-210-00 26 4

30 4 48 27 1488-611-220-10 26 5

46 15 161 7 1514-623-252-10 74 12

48 46 1404-117-008-00 37 8 1518-519-001-00 | 245 6

48 57 190 14 246 6

49 15 1416-600-057-10 |231 5 1518-621-540-00 45 27

50 8 233 5 1544-212-002-00 |231 21

51 4 1421-201-002-00 4 9 1544-616-011-00 |175 10

51 8 1421-602-005-10 26 17 176 9

52 15 176 10 1544-623-008-10 49 17

52 18 197 8 1560-104-010-40 75 16

53 2 225 16 1560-112-003-00 64 32

415



416

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1560-112-003-00 64 48 1581-603-004-00 41 12 1650-780-011-10 47 51
207 37 1588-502-007-00 27 3 47 54

1560-132-007-30 |171 19 32 48 b5
1560-306-001-00 2 13 32 1650-782-008-00 75 38
1560-433-212-00 17 2 229 129 1656-203-021-00 |199 14
17 4 1588-515-008-00 |212 4 1673-525-002-30 |172 16

1560-603-003-00 39 14 212 12 1673-705-008-10 39 3
47 71 1588-606-003-00 |195 22 39 16

1560-630-012-00 39 25 1588-651-322-10 32 19 39 22
40 10 63 2 44 13

229 84 63 6 44 19

1560-664-001-00 68 5 66 2 1673-743-003-00 41 22
1560-666-004-00 16 58 66 6 41 45
25 12 66 19 43 5

25 15 1593-102-502-00 75 2 1673-780-011-00 [231 11

46 14 1593-122-051-10 |223 8 1675-680-001-10 65 29

47 42 1600-502-003-00 18 4 1690-650-225-00 46 6

70 3 1614-129-003-00 54 5 1690-658-011-00 45 25

80 4 63 10 1690-658-360-10 46 8

1560-695-015-00 51 6 63 15 1690-658-380-10 46 10
229 111 63 19 1690-733-007-00 42 3

1560-695-021-00 |171 16 1614-203-015-00 |[199 11 1690-742-008-10 43 10
1560-695-022-00 |171 18 1614-695-013-00 65 28 1690-782-013-00 23 8
1560-783-102-00 56 7 1627-602-005-00 50 12 37 26
231 10 1650-263-222-00 149 12 1691-658-200-00 45 26

1564-132-002-00 |102 3 1650-508-002-00 |247 6 1692-209-203-00 | 253 7
102 12 1650-650-222-00 49 10 1696-658-301-00 45 14

1564-243-003-20 9 10 1650-650-243-00 49 11 1704-705-003-00 47 15
1564-273-011-00 2 10 1650-658-214-00 44 7 1704-740-013-20 41 64
1564-530-011-00 |105 4 1650-658-312-00 45 8 43 37
106 4 1650-658-313-00 45 9 1704-742-200-01 43 13

107 4 1650-658-330-10 45 17 1716-102-281-00 75 23

108 4 1650-658-331-00 45 18 1716-601-003-10 23 4

109 4 1650-658-332-10 45 19 23 10

1564-654-213-00 67 6 1650-658-333-00 45 20 23 12
67 13 75 27 25 61

67 21 1650-658-334-00 45 24 40 7

1566-656-204-00 67 7 1650-705-006-00 40 2 48 38
1566-656-211-00 67 14 40 5 77 12
1566-731-107-00 41 13 44 24 81 16
41 68 1650-730-002-00 41 9 81 20

43 12 41 67 1716-782-240-00 47 85

44 22 44 21 1719-111-016-00 77 2

1568-270-002-00 |199 16 1650-733-005-10 42 6 1719-266-341-00 83 77
1568-434-222-10 18 17 1650-780-011-10 47 49 97 7




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1719-266-341-00 |244 4 1725-103-004-00 72 49 1729-741-017-00 43 11
1719-505-330-00 64 41 127 12 1729-782-007-00 47 8
1719-652-410-10 60 1 128 6 1729-782-616-20 (251 15
1719-654-462-00 67 18 132 2 1729-782-617-00 |251 17
1719-654-463-00 67 19 135 12 1731-730-003-00 41 3
1719-658-360-30 45 37 135 14 1731-742-005-10 41 20
1719-658-361-00 45 38 146 2 43 3
1719-658-363-00 45 39 159 21 1740-680-530-20 68 1
1719-658-364-00 45 40 178 27 1742-658-210-30 56 40
1719-658-365-00 45 41 178 29 1746-658-002-00 45 28
1719-658-366-00 45 42 1725-508-019-00 |247 59 1750-626-002-00 13 16
1719-658-367-00 45 43 1727-630-012-10 |229 61 1752-553-005-10 31 2
1719-658-370-00 45 47 1728-504-003-00 |172 7 1754-640-200-00 |207 67
1719-730-001-10 41 6 1729-630-500-00 37 14 1754-640-230-10 62 35

41 58 1729-658-230-00 45 1 1756-101-003-00 83 49

41 72 1729-658-234-00 45 2 1756-106-200-00 77 8

1719-742-230-10 41 27 1729-662-330-00 64 11 1756-111-027-00 72 7
41 49 64 25 1756-903-072-00 |240 6

43 21 65 4 1756-905-071-00 |240 36

1719-742-231-00 41 28 66 31 1757-104-202-00 76 9
41 50 1729-705-004-00 47 89 1757-106-004-00 77 3

43 22 1729-705-008-00 47 9 77 7

1719-742-232-00 41 29 1729-705-011-00 47 90 7717
41 51 1729-705-013-00 47 91 77 25

43 23 1729-705-014-00 47 92 1757-306-062-00 | 246 3

1719-742-233-00 41 30 1729-730-004-10 41 5 1757-509-012-00 247 52
41 52 41 21 1757-650-004-00 75 4

43 24 41 35 1757-658-013-00 45 30

1719-742-234-00 41 31 41 44 1757-658-430-00 46 9
41 53 41 57 1757-780-002-00 48 35

43 25 41 71 1757-780-003-00 48 36

1719-742-235-10 41 32 43 4 1764-680-200-00 56 10
41 54 1729-730-005-10 41 36 1773-434-020-00 18 25

43 26 43 30 1776-201-011-00 78 3

1719-742-236-00 41 33 1729-741-004-00 41 26 78 9
41 55 43 9 78 12

43 27 1729-741-005-00 43 14 1789-695-260-10 28 1

1719-742-237-00 41 34 44 4 34 1
41 56 1729-741-007-00 43 29 83 171

43 28 1729-741-014-00 43 15 213 3

1719-760-210-10 81 19 44 5 1790-742-012-00 41 42
1723-630-051-00 |190 19 1729-741-015-00 43 16 41 61
197 6 44 6 41 76

1725-103-004-00 72 17 1729-741-016-00 43 18 43 35
72 36 44 9 1791-658-361-00 45 45

417



418

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1791-658-361-00 67 2 1835-107-352-00 74 22 2149-201-331-00 |171 2
1792-652-231-00 67 4 1843-511-001-00 33 30 2149-202-018-00 | 104 3
1792-652-232-00 67 5 1843-760-001-10 37 28 150 3

67 12 44 41 153 3
1792-652-233-00 67 8 2100-305-013-00 |120 18 156 3
67 15 121 16 211 26
1792-652-234-00 67 9 121 43 2150-420-008-00 41 14
67 16 122 16 2151-602-006-00 | 193 9
1792-652-750-00 56 38 123 21 2157-128-001-00 83 83
1792-654-221-00 67 11 2100-410-007-20 36 34 2157-201-004-10 | 193 4
1792-733-220-00 42 5 231 15 200 11
1794-733-001-00 42 2 233 31 207 19
1794-733-002-00 42 8 2130-525-014-00 |100 4 2157-701-007-00 |115 9
1794-733-003-00 42 9 2130-601-018-00 [212 28 2161-409-330-00 85 10
1794-733-004-20 42 10 231 8 2161-435-002-00 92 10
1794-733-201-00 56 39 2130-725-006-00 |102 57 2163-738-218-00 97 12
1794-733-250-00 42 7 229 44 244 9
1798-901-002-00 |236 9 229 118 2163-775-009-00 31 13
1800-652-400-00 61 3 2132-419-231-00 149 10 2163-775-010-00 31 11
61 4 2132-419-232-00 |149 11 2178-825-004-00 36 13
61 5 2132-501-002-00 24 12 2183-613-003-00 |225 70
61 6 25 22 2183-701-013-00 200 26
61 7 56 27 2186-916-018-20 [240 20
61 8 69 21 240 21
61 9 105 7 2186-916-046-00 | 240 5
62 30 106 7 2194-508-220-10 57 17
62 31 107 7 2201-805-002-00 57 16
62 32 108 7 2204-336-009-00 36 22
62 33 109 7 2213-310-004-00 84 3
62 34 158 29 2500-311-013-00 119 37
1800-658-003-00 45 35 2132-501-008-00 [183 70 2500-326-017-00 |155 18
1800-912-001-00 26 12 2137-101-005-00 1 18 178 23
1801-111-280-10 73 19 83 17 2505-111-003-00 69 7
1801-658-003-00 47 31 2137-303-003-00 33 15 69 33
1810-111-310-00 72 B7 35 2 2505-119-004-00 27 2
1810-720-026-00 47 95 2139-420-002-00 |145 8 207 72
1817-111-250-00 73 17 149 43 2508-210-002-00 |163 5
1823-760-002-00 40 8 2144-121-002-00 |170 46 2513-701-051-00 |225 20
1829-780-550-00 48 30 2144-308-005-00 200 22 2796-101-030-00 | 104 2
1835-107-201-00 74 2 2144-501-012-00 47 22 150 2
1835-107-202-20 74 8 2144-513-004-00 29 11 153 2
1835-107-220-00 74 4 2144-815-002-00 64 2 156 2
1835-107-230-00 74 5 65 27 211 25
1835-107-240-00 74 6 2145-751-004-00 |185 25 3100-730-003-00 [119 24
1835-107-350-00 74 21 2149-201-331-00 48 22 3103-151-001-00 |140 14




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3104-631-002-00 25 170 3401-171-001-00 20 25 3401-205-410-00 25 36
3256-401-008-00 200 25 3401-171-002-00 20 33 3401-205-420-00 25 34
3300-271-003-00 56 32 3401-171-004-00 20 27 3401-205-500-00 25 1
3300-275-210-10 56 31 3401-171-006-00 20 3 3401-205-530-10 25 47
3401-103-001-00 3 1 3401-171-007-00 20 6 3401-206-002-00 26 15
3401-122-001-00 10 1 3401-171-008-00 20 8 3401-206-210-00 26 1
3401-122-005-00 10 4 3401-171-009-00 20 11 3401-206-240-00 26 9
3401-122-210-00 10 27 3401-171-011-00 20 19 3401-206-300-00 26 11
3401-133-001-00 11 17 3401-171-210-00 20 5 3401-206-301-00 26 13
3401-135-003-00 12 18 3401-171-220-00 20 1 3401-206-302-00 26 14
3401-135-004-00 12 22 3401-184-001-00 22 1 3401-210-002-00 64 8
3401-135-210-00 12 6 3401-202-230-00 23 5 3401-210-005-00 27 22
3401-135-230-00 12 14 3401-202-240-00 23 3 3401-212-200-10 30 1
3401-135-240-10 12 21 3401-202-250-00 23 14 3401-212-220-00 30 5
3401-135-270-20 12 16 3401-204-001-00 24 26 3401-212-240-00 30 20
3401-135-310-10 12 1 3401-204-002-00 38 4 3401-212-250-00 30 33
3401-140-001-00 13 26 3401-204-003-00 56 26 3401-213-001-00 31 9
3401-140-002-00 13 24 3401-204-005-00 24 24 3401-213-220-10 31 3
3401-140-003-00 13 27 3401-204-250-00 38 14 3401-213-230-00 31 10
3401-140-210-00 13 44 3401-205-001-00 25 67 3401-213-240-00 31 1
3401-152-200-00 14 5 3401-205-002-10 25 69 3401-215-660-00 32 4
3401-155-210-00 15 1 3401-205-003-00 25 64 3401-216-230-00 33 23
3401-161-001-00 16 54 3401-205-005-10 25 23 3401-216-240-00 33 6
3401-161-002-10 16 56 3401-205-006-00 25 52 3401-216-250-00 33 16
3401-161-003-00 16 17 3401-205-008-00 25 85 3401-216-260-00 33 18
3401-161-210-10 16 1 3401-205-009-00 25 26 3401-216-290-00 33 14
3401-161-310-20 16 2 3401-205-011-00 25 82 3401-216-310-00 33 24
3401-161-350-00 16 50 3401-205-012-00 25 10 3401-216-320-00 33 25
3401-161-360-20 16 52 3401-205-017-00 25 28 3401-216-330-00 33 27
3401-161-510-00 16 7 3401-205-019-00 25 b7 3401-216-340-00 33 32
3401-161-530-00 16 11 3401-205-021-10 25 40 3401-216-350-00 33 31
3401-161-550-00 16 16 3401-205-022-10 25 41 3401-216-351-00 33 34
3401-161-560-00 16 21 3401-205-023-00 25 35 3401-216-352-00 33 33
3401-161-650-00 16 40 3401-205-024-00 25 2 3401-216-360-00 33 26
3401-161-660-00 16 44 3401-205-025-00 25 3 3401-218-210-00 34 3
3401-161-690-00 16 25 3401-205-270-00 25 11 3401-222-210-00 36 12
3401-161-710-00 16 28 3401-205-281-00 25 81 3401-222-220-00 36 21
3401-162-230-00 17 1 3401-205-290-10 25 84 3401-232-001-00 37 30
3401-162-240-00 17 3 3401-205-310-10 25 25 3401-233-001-00 38 11
3401-162-310-10 17 45 3401-205-320-00 25 72 3401-234-001-00 39 20
3401-170-001-00 19 1 3401-205-340-10 25 14 3401-234-002-00 39 4
3401-170-002-00 19 2 3401-205-350-10 25 56 39 17
3401-170-003-00 19 4 3401-205-360-20 25 30 39 23
3401-170-004-00 19 8 3401-205-381-30 25 87 44 15

21 8 3401-205-390-10 25 89 44 20




420

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3401-235-001-00 40 1 3401-270-201-00 56 2 3401-310-210-00 72 25
3401-235-002-00 40 4 3401-270-220-20 56 4 3401-310-230-00 72 37
3401-235-003-00 40 9 3401-270-230-00 56 1 3401-310-240-00 72 19
3401-236-001-00 41 2 3401-270-302-00 56 13 3401-310-250-10 72 21
3401-236-200-00 41 1 56 18 3401-310-260-10 72 28
3401-237-001-00 42 11 3401-270-303-00 56 14 3401-310-270-10 72 32
3401-237-002-00 42 12 56 19 3401-310-280-00 72 29
3401-242-001-00 44 23 3401-270-304-00 56 15 3401-310-290-10 72 33
3401-246-002-00 45 32 56 20 3401-310-310-10 72 44
3401-246-300-00 45 29 3401-270-510-00 56 3 3401-310-320-10 72 39
3401-246-320-00 45 31 3401-270-530-00 56 11 3401-310-330-00 72 55
3401-247-200-20 46 1 3401-270-531-00 56 12 3401-310-340-00 72 51
3401-248-001-00 47 34 3401-270-560-00 56 16 3401-310-350-00 72 53
3401-248-002-00 47 38 3401-270-561-00 56 17 3401-310-361-20 72 46
3401-249-001-00 48 1 3401-270-600-00 56 37 3401-310-510-00 72 11
3401-249-003-00 48 15 3401-271-001-00 57 1 3401-311-001-00 73 1
3401-249-004-00 48 52 3401-271-002-00 57 3 3401-311-002-00 73 2
3401-249-005-00 48 53 3401-271-270-00 57 12 3401-311-310-00 73 5
3401-249-006-00 48 8 3401-271-273-00 57 13 3401-315-200-00 74 1
3401-249-008-00 48 9 3401-277-410-20 60 3 3401-315-230-00 74 3
3401-249-011-00 48 37 3401-277-450-30 60 5 3401-315-250-00 74 15
3401-249-012-00 48 33 3401-278-001-00 62 26 3401-315-260-00 74 16
3401-249-013-00 48 19 3401-278-002-00 62 27 3401-315-270-00 74 17
3401-249-220-00 48 21 3401-278-200-00 62 2 3401-315-280-10 74 35
3401-249-240-10 48 42 3401-278-210-00 62 14 3401-315-310-10 74 26
3401-249-250-00 48 47 3401-278-410-20 62 6 3401-315-320-10 74 28
3401-249-260-20 48 6 3401-278-450-10 62 13 74 29
3401-249-280-00 48 13 3401-280-500-00 59 1 3401-315-340-10 74 31
3401-249-310-00 48 32 3401-280-501-00 59 2 3401-315-350-00 74 33
3401-260-300-10 49 8 3401-280-502-00 59 3 3401-330-001-00 75 7
3401-261-210-20 50 1 3401-281-001-00 64 17 3401-330-002-00 75 9
3401-261-230-00 50 16 3401-281-002-00 64 44 3401-330-004-00 75 49
3401-261-250-00 50 15 3401-281-420-00 64 19 3401-330-005-10 75 24
3401-261-260-00 50 14 3401-283-300-00 66 27 3401-330-011-00 75 40
3401-261-300-10 50 18 3401-302-210-10 71 8 3401-330-012-00 75 41
3401-261-320-10 50 21 3401-302-220-00 71 15 75 43
3401-261-330-10 50 22 3401-302-230-00 71 18 3401-330-014-00 75 44
3401-261-340-10 50 23 3401-302-240-10 71 1 3401-330-210-20 75 34
3401-263-001-00 52 13 3401-302-250-00 71 23 3401-330-220-10 75 42
3401-263-200-30 52 1 3401-310-002-00 72 1 3401-330-230-00 75 47
3401-264-200-10 53 5 3401-310-007-00 72 8 3401-330-290-00 75 1
3401-264-240-10 53 1 3401-310-008-00 72 9 3401-330-310-10 83 43
3401-267-001-00 55 2 3401-310-009-00 72 18 3401-330-360-00 75 20
3401-267-200-00 55 1 3401-310-011-00 72 41 3401-330-371-00 75 22
3401-270-002-10 56 6 3401-310-013-00 72 26 3401-331-001-00 76 4




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3401-331-002-00 76 12 3401-336-250-10 81 21 3401-358-250-00 91 5
3401-331-003-00 76 24 3401-336-251-00 81 22 3401-374-210-00 92 13
3401-331-005-00 76 18 3401-336-257-00 81 23 3401-374-220-00 92 14
3401-331-200-00 76 7 3401-340-001-00 83 11 3401-374-230-00 92 16
3401-331-220-00 76 2 3401-340-002-10 83 1 3401-380-250-00 93 21
3401-331-230-00 76 20 3401-340-006-00 83 45 3401-380-260-00 93 22
3401-331-240-00 76 22 3401-340-011-00 83 27 3401-381-230-00 94 13
3401-331-310-20 76 15 3401-340-013-00 83 32 3401-402-200-00 97 3
3401-332-001-00 77 1 3401-340-015-00 83 39 3401-402-210-00 97 31
3401-332-002-00 77 24 3401-340-023-00 83 36 3401-402-220-00 97 1
3401-332-003-00 77 16 3401-340-025-00 83 66 3401-403-200-00 98 1
3401-332-004-00 77 6 3401-340-026-00 83 19 3401-405-001-00 |101 3
3401-332-005-00 77 9 3401-340-028-00 83 28 3401-408-200-00 |103 1
3401-332-006-00 77 22 3401-340-029-00 83 26 3401-408-220-00 |103 8
3401-332-007-00 77 19 3401-340-032-00 83 81 3401-430-200-00 |118 1
3401-332-210-00 77 21 3401-340-200-00 83 3 3401-430-201-00 |248 15
3401-332-220-00 77 18 3401-340-210-00 83 6 3401-430-202-00 |248 22
3401-332-230-00 77 4 3401-340-220-10 83 18 3401-430-210-00 |248 5
3401-332-240-00 77 13 3401-340-320-00 83 176 3401-430-220-00 |248 1
3401-332-250-00 77 10 3401-340-330-00 83 60 3401-430-260-00 |248 3
3401-333-001-00 78 1 3401-340-340-00 83 52 3401-430-270-00 |248 8
3401-333-002-00 78 2 3401-340-350-00 83 56 3401-430-410-00 |118 8
3401-333-011-00 79 2 3401-340-380-00 83 69 3401-482-001-00 |139 1
3401-333-210-00 79 1 3401-340-510-10 83 85 3401-482-002-00 |139 3
3401-333-230-00 78 17 3401-340-520-00 83 90 3401-486-001-00 |142 7
3401-333-340-00 78 15 3401-340-530-10 83 88 3401-486-210-00 |142 1
3401-333-350-00 78 13 3401-350-004-00 84 5 3401-486-230-00 |142 13
3401-333-360-00 78 11 3401-350-210-00 84 9 3401-514-200-00 |159 1
3401-334-210-10 80 1 3401-351-001-00 85 13 3401-514-210-00 |159 12
3401-334-240-10 80 25 3401-351-002-00 85 14 3401-514-220-00 |159 14
3401-334-250-00 80 5 3401-351-003-00 85 16 3401-530-002-00 |161 13
3401-334-260-10 80 7 3401-352-200-40 86 1 3401-530-003-00 |161 16
3401-334-301-20 80 10 3401-352-201-00 86 18 3401-530-004-00 |161 14
3401-334-302-10 80 14 3401-352-240-20 86 40 3401-530-005-00 |161 25
3401-334-303-00 80 15 3401-352-250-00 86 12 3401-530-006-00 |161 21
3401-334-304-00 80 16 3401-352-251-00 86 13 3401-530-210-00 |161 1
3401-334-305-00 80 20 3401-353-210-00 87 6 3401-530-220-00 | 161 5
3401-334-330-20 80 9 3401-354-200-00 88 1 3401-530-230-00 |161 11
3401-334-340-10 80 13 3401-356-002-00 89 18 3401-545-002-00 |166 28
3401-334-350-00 80 22 3401-356-003-00 89 9 3401-547-200-00 |167 12
3401-334-360-00 80 19 3401-356-200-00 89 1 3401-560-200-20 |172 1
3401-334-370-20 80 28 3401-357-210-20 90 3 3401-562-210-00 |173 8
3401-334-380-00 80 26 3401-357-220-20 90 4 3401-562-240-00 |173 6
3401-334-390-00 80 30 3401-358-002-00 91 9 3401-581-001-00 |182 13
3401-336-210-00 81 1 3401-358-230-00 91 11 3401-590-001-00 |172 13

421



422

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3401-601-210-00 |183 19 3401-701-015-00 199 17 3401-830-380-00 |225 41
3401-601-250-10 |183 1 3401-703-200-01 | 201 1 3401-830-430-00 74 10
3401-601-270-00 |183 38 3401-704-001-00 |202 21 3401-830-440-20 |225 25
3401-601-280-01 |183 46 3401-704-220-00 206 13 3401-830-460-00 |225 58
3401-601-290-01 |183 49 3401-705-003-00 |203 5 3401-830-480-00 [225 14
3401-602-210-00 |184 5 3401-705-007-00 |203 4 3401-832-001-10 [226 16
3401-602-220-00 |184 16 3401-705-008-00 |203 9 3401-832-006-00 [226 44
3401-602-230-10 |184 1 3401-710-001-00 [204 26 3401-832-200-20 |226 32
3401-602-260-10 |184 7 3401-710-210-20 |204 1 3401-832-210-10 (226 30

184 18 3401-710-227-00 | 204 8 3401-832-220-00 |226 50
3401-604-003-00 |186 11 3401-710-290-00 |204 23 3401-832-230-10 [226 46
3401-604-004-00 |186 13 3401-710-300-00 |204 45 3401-832-250-00 [226 48
3401-604-200-10 |186 1 3401-711-200-00 |205 1 3401-832-300-00 |226 7
3401-604-206-00 |186 2 3401-711-210-00 |205 2 3401-833-001-20 |227 12
3401-605-001-00 |187 6 3401-712-250-00 |206 8 3401-833-210-00 |227 1
3401-605-210-00 |187 1 3401-714-210-10 |207 44 3401-835-001-00 |229 146
3401-630-002-00 |188 27 3401-714-220-00 |207 46 3401-835-002-00 [229 75
3401-630-200-00 |188 1 3401-727-200-00 |213 1 3401-835-003-00 [229 76
3401-630-220-00 |188 2 3401-727-210-00 |213 7 3401-835-210-00 [229 148
3401-630-240-00 |188 25 3401-727-220-00 |213 8 3401-835-220-00 [229 27
3401-631-001-00 [189 23 3401-727-250-00 |189 31 3401-835-290-10 [229 24
3401-631-006-00 |189 14 3401-740-001-00 |217 1 3401-836-200-00 |230 8
3401-631-210-00 |189 21 3401-742-002-00 [219 16 3401-838-200-20 |231 3
3401-631-260-00 |189 27 3401-750-002-00 |220 2 3401-838-290-10 |231 1
3401-631-290-00 |189 25 3401-750-210-00 |220 1 3401-838-340-00 [231 17
3401-631-310-00 |189 38 3401-761-210-00 |222 1 3401-840-001-00 |232 25
3401-631-340-00 |189 36 3401-770-210-01 |223 12 3401-840-200-00 |232 1
3401-631-390-00 |189 15 3401-802-210-00 |224 8 3401-840-240-00 [232 16
3401-640-270-00 |191 1 3401-802-220-00 |224 1 3401-840-270-00 [232 20
3401-650-200-00 |193 27 3401-802-240-10 [224 13 3401-840-310-00 | 232 8
3401-670-210-10 |195 14 3401-830-001-00 [225 35 3401-840-320-00 | 232 5
3401-670-220-00 [195 15 3401-830-003-00 |225 5 3401-841-001-00 [233 36
3401-672-210-00 |198 16 3401-830-009-00 |225 82 3401-841-210-00 |233 25
3401-672-220-10 |198 5 3401-830-010-00 [225 84 3401-841-220-00 |233 22
3401-672-230-00 198 30 3401-830-015-00 |225 3 3401-841-230-00 [233 24
3401-672-250-20 |198 23 3401-830-016-10 |225 72 3401-841-240-00 [233 18
3401-672-260-00 |198 32 3401-830-017-00 [225 64 3401-841-242-00 [233 19
3401-701-001-00 [199 37 3401-830-200-30 | 225 1 3401-841-250-00 |233 1
3401-701-002-00 199 21 3401-830-280-20 |225 67 3401-841-260-00 |233 3
3401-701-003-00 [199 33 3401-830-290-10 [225 33 3401-902-021-00 |236 1
3401-701-004-00 [199 27 3401-830-330-00 |225 43 236 2
3401-701-005-00 [199 28 3401-830-340-10 |225 74 236 4
3401-701-006-00 [199 15 3401-830-350-00 [225 53 3401-902-022-00 |236 8
3401-701-007-00 |199 7 3401-830-360-00 |225 23 3401-902-023-00 |236 6
3401-701-009-00 199 10 3401-830-370-00 |225 39 236 7




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3401-902-031-00 |235 1 3401-905-044-00 [239 27 3517-205-007-00 48 23
3401-902-041-00 |236 3 3401-905-045-00 [239 28 128 11

236 5 3401-905-046-00 [239 29 3526-704-001-00 |225 71
3401-905-001-00 |239 1 3401-905-047-00 [239 30 3555-206-005-00 120 19
3401-905-002-00 |239 2 3401-905-048-00 (239 31 121 17
3401-905-003-00 |239 3 3401-905-049-00 [239 38 121 44
3401-905-004-00 |239 4 3401-905-050-00 [239 45 122 17
3401-905-005-00 |239 6 3401-905-051-00 25 32 123 22
3401-905-006-00 |239 7 3401-905-052-00 58 3 3560-102-027-00 |111 11
3401-905-007-00 |239 8 3401-905-053-00 58 6 3560-102-029-10 |163 13
3401-905-008-00 |239 9 3401-905-054-00 [239 19 169 17
3401-905-009-00 [239 10 3401-905-055-00 [240 39 199 25
3401-905-010-00 (239 11 3401-905-056-00 [240 37 3560-201-015-00 |[101 10
3401-905-011-00 [239 12 3401-905-057-00 240 10 102 53
3401-905-012-00 [239 13 3401-905-058-00 58 5 120 21
3401-905-013-00 [239 14 3401-905-059-00 [240 15 121 19
3401-905-014-00 [239 15 3401-905-060-00 | 240 3 121 46
3401-905-015-00 [239 20 3401-905-061-00 [239 18 122 19
3401-905-016-00 |239 22 3401-905-062-00 |240 22 123 24
3401-905-017-00 |239 23 3401-906-001-00 |240 2 140 7
3401-905-018-00 [239 24 3401-906-002-00 [240 30 152 23
3401-905-019-00 [239 25 3401-906-003-00 | 240 9 155 13
3401-905-020-00 |239 32 3401-906-004-00 [240 13 158 12
3401-905-021-00 [239 33 3401-906-005-00 240 16 175 6
3401-905-022-00 [239 34 3401-906-006-00 [240 17 176 5
3401-905-023-00 [239 36 3401-906-007-00 240 38 225 8
3401-905-024-00 [239 37 3401-906-008-00 [240 14 225 65
3401-905-025-00 |239 41 3401-906-009-00 | 240 4 225 78
3401-905-026-00 |239 42 3401-906-010-00 [240 35 3560-503-302-00 |121 65
3401-905-027-00 [239 44 3401-906-011-00 [240 18 168 9
3401-905-028-00 [239 46 3401-906-012-00 | 240 1 181 20
3401-905-029-00 [239 47 3401-906-013-00 [240 24 183 32
3401-905-030-00 [239 49 240 29 3600-171-205-00 |163 4
3401-905-031-00 [239 50 3401-906-014-00 [240 23 3600-201-013-00 44 35
3401-905-032-00 |239 52 240 28 82 14
3401-905-033-00 [239 53 3401-906-015-00 [240 27 3600-702-023-00 |126 4
3401-905-034-00 [239 56 3401-906-016-00 [240 33 134 2
3401-905-035-00 [239 57 3401-941-011-00 |242 1 139 2
3401-905-036-00 [239 58 3403-248-002-00 47 16 149 8
3401-905-037-00 [239 59 3405-371-005-00 86 35 149 15
3401-905-038-00 [239 62 3505-605-007-00 47 87 149 20
3401-905-039-00 [239 63 3506-301-262-00 | 249 4 164 11
3401-905-040-00 [239 64 3506-301-264-00 | 249 3 3610-440-018-00 |161 9
3401-905-042-00 [239 66 3506-301-265-00 | 249 5 3610-631-002-00 |183 26
3401-905-043-00 [239 26 3506-301-267-00 | 249 7 183 36

423



424

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3614-412-002-00 |105 17 3642-496-007-10 54 4 3650-201-006-00 48 7
106 17 63 11 52 12

107 17 63 16 71 19

108 17 63 20 183 3

109 17 64 10 225 19

3614-630-206-00 |188 11 3643-410-202-00 |150 5 3650-201-008-00 25 13
3614-701-022-00 193 10 153 5 71 20
3615-241-320-01 |124 1 156 5 3650-212-001-00 30 11
3615-820-002-00 [225 13 211 28 3650-261-001-00 50 11
3615-820-240-22 |225 31 3643-417-027-00 142 10 75 51
3621-170-003-00 20 29 3643-760-204-00 |222 5 187 9
3621-702-004-00 |200 3 3645-152-001-00 14 6 228 38
3625-151-001-00 16 31 3647-602-006-00 25 8 3650-262-202-00 51 3
152 22 35 3 52 9

158 11 3650-106-002-00 |170 10 3650-355-004-10 86 41

162 2 3650-106-004-30 5 10 3650-380-220-20 93 11

211 35 3650-106-006-00 30 2 3650-416-003-00 |111 10

3625-212-007-00 30 24 30 6 3650-420-007-00 25 24
31 14 33 2 63 22

3625-220-002-00 31 8 33 17 65 10
3625-512-001-00 |152 25 100 17 65 12
158 17 128 9 65 15

3625-701-003-00 [119 26 130 2 65 32
169 11 144 4 102 34

199 36 146 6 120 28

3626-370-005-00 85 8 149 38 121 26
3630-170-005-00 |202 8 189 26 121 53
3630-310-001-00 89 6 189 32 122 26
3631-105-003-00 21 10 189 37 123 31
3631-350-201-20 93 2 201 24 141 26
93 3 201 33 144 14

93 4 206 2 149 23

3631-353-001-10 85 18 207 52 149 25
85 23 225 59 159 8

3631-630-005-00 |188 13 3650-112-005-10 |188 54 159 13
3631-831-005-00 |229 142 202 11 159 15
3631-831-006-00 [229 140 3650-161-051-00 17 5 177 3
3640-108-002-10 |102 9 3650-162-051-00 20 20 178 18
3640-260-200-30 |179 3 3650-162-054-00 18 11 3650-432-008-00 [119 7
3640-547-007-00 |163 15 18 15 119 10
3640-631-230-10 |189 5 20 4 3650-432-009-00 |119 5
3640-701-014-00 4 5 3650-162-502-00 18 10 3650-432-012-00 |119 15
3642-172-004-00 |168 28 18 13 3650-432-013-00 119 11
3642-172-005-00 19 9 3650-163-052-00 18 24 3650-432-014-00 |119 14
21 9 3650-163-530-00 18 16 229 127




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3650-432-014-00 [232 18 3650-741-002-00 [218 14 3653-704-004-00 |202 7
3650-440-014-00 27 16 3650-742-238-00 (219 52 3653-741-230-11 (218 11

120 25 3650-801-009-00 | 221 3 3653-835-004-00 |229 141

121 23 224 3 3656-114-006-01 |201 53

121 50 3650-801-011-00 |229 32 3656-221-004-00 48 25

122 23 3650-801-204-00 | 101 7 3656-271-001-00 65 22

123 28 3650-830-390-00 [225 29 3656-271-002-00 62 42
3650-461-004-11 |130 16 3650-831-004-00 [195 23 66 12

134 12 224 14 66 42
3650-463-006-00 |234 4 3650-834-232-00 [229 18 3656-354-002-10 84 4
3650-463-210-01 | 127 5 233 20 88 21
3650-502-001-00 |155 10 3650-835-004-00 [229 20 3656-631-003-00 189 29
3650-502-003-00 |110 4 3650-835-009-00 |229 2 3656-631-004-00 189 30

152 15 3650-840-007-10 |232 3 189 40

158 15 3650-901-025-20 [232 17 3656-631-005-00 36 31
3650-502-200-21 |155 5 3651-832-009-00 |207 28 185 23
3650-630-001-00 |188 6 3652-170-001-10 13 6 204 24
3650-630-005-00 |188 3 16 43 3656-632-202-00 | 232 6

188 7 16 47 3656-632-220-04 |190 3
3650-631-001-00 |225 60 17 18 3656-742-011-00 25 50
3650-631-213-00 |189 2 17 26 183 23
3650-702-002-10 200 12 18 8 183 30
3650-702-004-00 200 24 18 27 197 2
3650-702-005-10 200 27 20 17 197 12
3650-702-210-10 200 17 20 32 213 2
3650-703-002-00 [201 27 183 5 3657-430-214-00 | 248 2
3650-703-004-00 |201 31 229 11 248 4
3650-710-001-01 |204 9 3652-355-002-10 70 1 248 7
3650-711-001-00 |205 7 86 32 248 9
3650-721-004-01 [139 16 3652-471-012-10 |134 5 3657-522-001-00 |211 21

209 7 3652-473-210-11 |135 8 3657-703-001-01 11 3
3650-721-006-00 [139 17 3652-603-003-00 189 50 3657-703-001-02 |201 14
3650-722-001-00 [210 10 3652-631-052-00 |189 55 3659-114-002-20 10 24

225 75 3653-206-004-10 [112 3 201 48
3650-722-206-10 |210 5 178 3 201 60
3650-730-001-00 |214 6 178 6 204 32
3650-730-002-00 [214 23 178 13 3659-170-003-00 |204 14

216 4 3653-206-006-00 191 11 3659-203-204-10 |189 22
3650-730-004-00 |214 8 3653-206-007-00 25 71 3659-205-002-00 |142 8
3650-730-005-00 |214 9 178 5 3659-223-003-10 32 11
3650-730-011-00 [214 14 178 8 3659-620-001-00 |189 16
3650-731-002-10 |215 3 178 11 3660-103-006-00 | 102 4
3650-740-001-30 |217 37 178 15 3660-354-005-00 86 37
3650-740-002-30 217 39 178 25 3661-212-001-00 |229 134
3650-741-002-00 83 40 3653-522-002-00 |158 14 231 4

425



426

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3662-101-002-00 83 16 3673-701-005-00 199 13 3676-356-001-00 89 3
3664-501-211-00 [211 27 200 19 3676-380-210-00 93
3664-760-253-00 25 65 3673-701-007-00 2 9 93 16
3666-224-001-00 |229 41 3673-761-713-00 |222 6 3676-416-003-11 | 111 4

229 124 3673-830-740-12 |225 56 3676-416-004-00 |111 8

3667-442-009-00 5 16 3673-834-075-00 |228 24 3676-416-005-00 83 41
3667-501-001-10 |153 4 3673-834-076-01 |228 19 111 6
3668-440-005-00 [221 10 3675-730-002-01 [214 16 126 10
3670-221-004-00 30 23 3675-730-003-00 |214 17 130 14
3670-236-003-00 [231 19 3676-101-006-00 1 4 3676-420-003-10 |114 7
3670-471-003-00 71 26 3676-106-002-00 5 15 114 16
71 34 3676-107-005-00 5 7 116 7

3670-530-230-00 |148 3 199 40 116 11
3670-530-240-00 |148 2 3676-108-005-00 7 16 117 7
3670-703-003-00 201 10 3676-108-006-00 7 6 117 16
3670-840-001-00 44 37 3676-133-005-00 |226 40 3676-420-006-00 |114 21
3671-463-001-00 | 131 4 3676-133-013-00 11 2 115 28
3671-493-001-00 |140 10 25 21 116 16
3671-711-002-00 |205 4 83 53 117 21
3673-155-072-00 15 8 83 57 3676-420-007-00 |114 9
3673-162-012-00 17 38 83 61 117 9
18 3 184 8 3676-420-008-00 |[114 10

3673-162-013-00 18 18 184 19 117 10
3673-162-052-00 17 14 201 13 3676-421-005-10 |115 18
17 22 3676-162-002-00 17 30 115 26

3673-162-055-00 16 41 3676-202-005-00 68 3676-421-007-01 |115 20
16 45 3676-202-011-00 41 3676-421-009-20 |114 5

17 17 41 73 115 5

17 25 3676-210-011-00 27 14 116 5

18 26 3676-210-012-00 27 12 117 5

3673-162-242-00 17 36 3676-212-007-00 58 2 3676-430-002-00 [248 14
18 2 3676-215-260-00 30 21 3676-430-003-00 |248 16

3673-162-262-00 17 11 3676-233-013-00 38 12 3676-430-004-00 |248 17
17 20 3676-236-008-00 39 24 3676-440-240-02 120 24

18 14 44 18 3676-441-003-00 |121 63

3673-286-003-00 64 30 3676-281-200-00 65 17 168 7
64 46 65 20 3676-443-250-12 123 27

3673-380-005-00 17 28 65 23 3676-466-003-00 |151 7
93 7 66 23 169 20

3673-404-001-02 99 1 3676-281-210-10 66 29 3676-502-005-20 |115 15
3673-415-001-10 |152 21 3676-281-230-10 66 28 169 28
155 11 3676-291-232-00 | 249 6 3676-521-001-10 | 150 4

158 10 3676-330-003-00 75 12 156 4

3673-502-001-00 |151 11 3676-353-222-00 86 14 3676-523-002-10 |158 26
3673-672-742-00 |231 25 3676-354-002-10 84 7 3676-547-021-00 |167 40




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3676-548-016-20 |169 24 3680-105-018-00 83 14 3680-650-005-00 10 5
169 26 167 5 3680-710-320-00 |204 46

3676-602-001-10 |184 25 169 15 3680-710-330-00 |204 47
3676-630-240-01 |188 58 3680-153-003-00 13 37 3680-740-005-01 |217 12
3676-702-007-00 |207 36 3680-162-003-00 17 9 3680-742-006-00 [219 36
3676-702-009-10 |200 7 3680-162-291-00 17 41 3680-750-009-10 [220 16
3676-703-002-31 201 43 3680-162-310-00 17 42 221 29
3676-710-224-00 |204 4 3680-162-340-20 17 32 3680-750-011-20 |220 13
3676-711-006-00 31 6 3680-171-013-00 |217 6 221 26
170 19 3680-202-300-00 |190 11 3680-802-002-00 |224 2

170 27 3680-207-003-00 | 141 6 3680-832-004-11 | 200 2

3676-711-009-00 |135 7 3680-215-006-10 65 6 3682-203-071-00 |102 26
146 20 3680-282-002-00 64 28 3685-741-002-00 |218 16

3676-712-002-10 | 206 3 3680-291-200-00 67 25 3689-582-001-00 56 8
3676-721-002-01 |139 13 3680-291-202-00 67 26 232 24
209 4 3680-331-204-00 76 10 3689-650-014-00 | 223 9

3676-722-003-00 210 15 3680-354-340-00 88 18 3689-650-230-01 |193 2
3676-723-002-02 |211 22 3680-432-004-00 119 30 3689-721-001-00 209 20
3676-723-003-01 211 19 3680-440-004-00 |120 3689-721-003-00 209 19
3676-723-005-00 211 20 121 3690-473-001-01 |136 3
3676-723-006-00 [110 3 121 31 3728-151-242-00 210 16
152 14 122 7 3737-132-001-00 |198 15

155 6 123 10 3737-155-003-00 |111 9

211 41 3680-460-200-10 |125 1 135 15

3676-740-008-00 |217 3 3680-460-220-00 |125 2 3737-156-009-00 |120 26
3676-741-207-00 218 28 129 2 121 24
218 34 133 2 121 51

3676-742-005-00 [218 20 3680-460-230-00 |125 3 122 24
3676-742-009-00 219 25 129 3 123 29
3676-742-011-00 [219 26 133 3 3737-172-009-00 | 190 5
3676-742-012-00 [219 27 3680-461-001-11 |126 3 229 25
3676-830-370-00 |225 21 130 7 3737-211-007-00 [220 12
3676-832-011-00 11 25 134 1 221 25
3676-834-003-40 [220 14 3680-493-009-00 |146 9 226 8
221 27 3680-502-001-00 |[151 10 3737-234-005-00 119 36

3679-302-012-00 |165 18 3680-503-002-00 |155 9 144 6
3679-430-012-00 [248 18 3680-547-004-00 |167 19 3737-314-003-00 |201 25
3679-444-002-00 120 20 3680-601-008-20 |183 22 3737-341-007-00 |100 13
121 18 183 29 201 21

121 45 3680-601-015-00 72 47 201 40

122 18 3680-630-001-00 [188 20 201 49

123 23 3680-631-370-00 |189 8 201 59

3679-834-001-00 23 9 3680-640-006-00 13 12 207 58
228 18 3680-650-004-10 |199 3 3737-611-014-00 |189 24

3680-105-018-00 1 9 202 13 226 21

427



428

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3740-123-005-00 |169 35 3756-362-008-00 [204 25 3801-232-022-00 39 15
3740-124-003-00 20 28 3761-261-002-00 |102 42 3801-236-002-00 47 72

207 30 103 5 159 11
226 14 3768-111-037-10 | 170 9 3801-248-017-00 39 2
226 27 3768-132-028-00 20 9 44 12
3740-162-005-00 41 41 3768-152-015-00 |201 54 3801-248-018-00 47 83
43 36 3768-154-006-00 | 142 3 3801-248-036-00 47 84
44 14 142 9 3801-248-051-00 23 7
44 32 3768-171-001-00 49 3 3801-263-402-00 50 6
47 7 72 10 3801-272-001-10 56 25
188 46 3768-185-022-20 86 20 3801-272-002-10 56 22
188 47 94 6 56 34
188 48 3768-313-014-00 |220 27 56 36
188 49 3768-331-011-00 |188 9 3801-280-002-00 64 15
188 50 3768-332-012-00 | 191 6 3801-281-250-00 56 21
188 51 191 9 56 33
3740-314-017-00 |159 7 3768-335-003-00 | 208 8 56 35
219 18 217 7 3801-291-270-00 67 23
3742-341-004-00 208 16 217 18 67 24
3746-111-011-00 |199 6 217 28 67 28
3746-112-012-00 3 4 221 6 3801-291-272-00 | 249 1
33 10 3768-337-013-00 |210 17 3801-304-009-00 |226 29
3746-172-013-00 66 10 3769-172-008-00 |183 68 3801-304-012-00 [226 10
161 2 187 14 3801-304-013-00 [226 20
3746-185-014-00 51 5 195 8 3801-306-004-00 32 20
3746-231-006-00 |152 26 198 10 63 4
158 18 3800-834-004-00 228 12 64 27
3746-235-002-00 |126 8 229 3 64 43
130 13 229 12 66 4
134 4 3800-835-004-00 |229 35 66 8
3746-242-006-00 |130 8 3800-835-006-00 [229 69 66 34
214 19 3800-835-014-00 |229 66 3801-306-005-00 [229 90
3747-342-001-00 201 20 3800-835-021-00 [229 120 3801-335-014-10 50 7
3747-342-002-00 201 18 3800-835-022-00 |229 121 50 13
201 36 3800-835-026-00 |193 34 3801-355-012-00 92 17
215 2 217 41 3801-380-071-00 94 15
3750-153-007-00 99 2 229 46 3801-410-200-20 |104 1
3750-231-013-00 |165 15 3800-835-027-00 |229 42 3801-410-201-00 |104 4
3750-251-023-00 |115 16 3800-835-033-00 [229 33 3801-410-202-10 |104 5
167 39 229 37 3801-412-001-00 |105 3
168 19 3800-835-300-00 |229 123 107 3
169 29 3800-835-310-00 |229 126 108 3
3750-412-003-00 |241 1 3801-162-221-00 20 2 3801-414-001-00 |106 3
3752-152-007-00 |102 6 3801-173-006-10 20 36 109 3
144 8 3801-215-008-00 32 10 3801-415-006-00 |110 1




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3801-416-200-11 |111 1 3805-703-004-00 83 54 3817-122-006-10 10 20
3801-420-002-20 [114 18 83 64 3817-133-002-10 11 9

117 18 3805-703-006-00 [201 34 3817-133-005-00 11 26
3801-432-222-00 |167 35 207 55 226 39
3801-502-009-00 [149 14 3805-703-009-00 36 6 3817-133-200-10 11 14
3801-522-009-00 |154 1 36 8 3817-152-004-20 13 33
3801-522-010-00 [172 10 3805-740-008-00 97 6 3817-152-007-00 13 42
3801-549-009-01 |169 3 244 3 3817-152-008-00 13 34
169 10 3805-760-214-00 25 58 3817-152-009-00 13 41
3801-575-013-10 |178 4 3805-834-008-00 47 20 3817-152-260-00 13 36
178 7 3807-835-004-00 [229 40 3817-152-270-00 13 38
178 14 3807-835-006-00 [229 43 3817-152-280-10 13 29
3801-580-002-00 |179 5 3807-835-015-00 |229 51 3817-162-005-00 17 31
3801-580-200-10 |179 12 3807-835-023-00 [229 128 3817-163-003-00 18 6
179 16 3807-835-024-00 |229 52 3817-170-002-00 19 10
3801-581-071-00 |179 42 3807-835-430-20 [229 116 3817-171-061-00 20 23
179 49 3807-835-520-00 [229 110 3817-171-065-00 20 30
3801-5681-072-00 |179 38 3807-836-322-00 54 2 3817-172-005-00 21 15
179 54 3807-836-350-00 63 17 3817-213-062-00 83 80
3801-5682-002-00 |179 57 3807-836-400-00 54 3 3817-265-210-00 54 1
3801-632-002-10 [197 15 63 8 3817-265-310-10 54 8
3801-740-002-10 [217 15 63 14 3817-278-053-00 62 24
3801-750-214-00 75 46 63 18 3817-278-200-00 62 40
3801-830-235-00 [225 26 3814-201-062-10 |187 12 3817-280-200-00 63 9
3801-907-041-00 [239 35 3814-225-210-00 |171 15 3817-280-300-00 63 13
3803-101-086-00 1 23 3814-272-100-00 56 29 3817-280-510-00 32 17
3805-101-001-00 |207 33 3814-350-002-00 89 15 63 1
3805-170-003-00 20 26 3814-354-014-20 36 4 63 5
3805-212-005-00 |232 21 207 57 66 1
3805-282-006-00 | 141 1 3814-413-011-00 5 20 66 5
3805-352-001-00 92 9 3814-741-221-00 30 25 66 18
3805-371-001-00 86 4 3814-836-021-00 66 38 3817-281-003-01 66 32
3805-461-002-00 |134 6 3814-901-101-00 [239 39 3817-282-001-00 65 7
170 49 3816-380-001-00 86 24 3817-282-700-00 65 31
3805-701-018-10 83 29 3816-832-032-00 |184 6 3817-283-220-00 66 39
170 11 184 17 3817-283-230-00 66 36
188 55 3817-101-055-00 1 13 3817-306-300-00 |102 28
200 4 7 5 171 5
202 24 3817-106-052-10 5 5 229 100
208 9 3817-106-053-00 5 6 3817-330-202-00 75 5
217 21 3817-106-054-00 4 4 3817-352-004-00 8 2
217 31 3817-116-001-10 9 2 3817-352-053-00 86 30
220 28 3817-116-002-10 9 1 3817-352-660-00 86 9
221 7 3817-116-003-10 9 4 3817-353-210-10 87 7
227 4 3817-116-005-00 9 9 3817-356-051-00 89 4

429



430

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3817-374-330-00 86 3 3817-440-003-30 |123 6 3817-462-004-00 |127 2
3817-380-001-00 86 19 3817-440-005-00 |120 9 3817-462-210-01 |127 9

92 12 121 9 3817-463-002-00 |128 10

3817-380-002-02 94 16 121 33 3817-463-200-01 | 128 1
3817-380-004-00 92 15 122 9 3817-463-220-00 | 128 8
94 18 123 12 3817-471-200-01 |134 8

3817-380-350-00 93 23 3817-440-007-01 |120 22 3817-473-220-01 |136 5
3817-401-001-00 |152 24 121 47 3817-480-220-00 |137 2
152 30 122 20 143 2

155 14 3817-440-008-01 |121 20 3817-480-230-00 |137 3

1556 17 123 25 143 3

158 13 3817-440-230-01 |120 29 3817-481-002-21 | 138 9

158 22 121 27 3817-482-003-00 |139 8

175 7 121 54 3817-482-004-00 |139 9

176 6 122 27 3817-485-003-00 |141 27

178 9 123 32 3817-485-006-00 |141 11

178 12 3817-440-240-11 |120 14 167 9

3817-407-001-00 |102 49 123 17 3817-485-200-21 |141 14
3817-407-004-00 |102 56 3817-440-280-01 |120 8 3817-485-210-01 |141 10
3817-407-210-00 |102 48 121 8 3817-485-220-00 | 141 3
3817-407-220-00 |102 55 121 32 3817-485-230-00 |141 28
3817-407-240-10 |102 35 122 8 3817-491-002-00 |144 10
3817-420-001-10 |114 3 123 11 3817-491-200-22 | 144 1
115 3 3817-441-002-00 | 121 6 3817-491-260-02 [144 13

116 3 122 6 3817-492-004-01 |145 11

117 3 3817-441-006-01 |121 10 3817-493-002-00 |146 12

3817-421-003-01 |115 7 121 34 3817-493-004-00 | 146 8
3817-421-004-10 |115 23 122 10 3817-493-005-00 | 146 5
116 13 3817-441-007-00 121 62 3817-493-200-01 |146 13

3817-425-052-00 |140 9 3817-441-240-01 |121 22 3817-493-240-00 |146 14
3817-430-203-00 |248 12 3817-441-260-11 |121 15 3817-493-250-10 |146 15
3817-430-400-11 |118 2 122 15 3817-493-260-00 |146 10
3817-430-410-11 118 11 3817-441-280-01 |122 22 3817-493-270-01 | 146 1
3817-430-440-01 |118 14 3817-441-300-01 |121 69 3817-502-002-00 | 151 4
3817-430-450-01 |118 5 3817-443-200-01 |123 1 3817-502-004-00 | 151 3
3817-432-001-00 |119 8 3817-461-001-00 |126 11 3817-503-002-00 |158 20
3817-432-008-00 [119 13 134 10 3817-513-001-00 |152 20
3817-432-009-00 |119 12 172 8 158 9
3817-440-001-00 |120 17 3817-461-002-00 |126 2 211 33
123 20 3817-461-004-00 |126 16 3817-513-002-00 |158 6

3817-440-002-00 |120 6 3817-461-005-11 |126 13 211 38
123 9 3817-461-006-00 | 126 1 3817-513-230-10 | 158 3

3817-440-003-30 |120 3 3817-461-200-01 |126 6 211 37
121 3 3817-461-220-11 126 18 3817-513-240-11 |158 4

122 3 3817-462-003-00 |127 13 3817-530-002-00 |161 19




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3817-542-001-20 |164 5 3817-750-234-00 220 35 3820-202-005-00 25 60
3817-542-002-11 |164 1 3817-750-240-03 [220 34 3820-412-051-00 |100 15
3817-542-004-11 |164 6 3817-830-004-00 |225 4 3821-262-202-00 50 2
3817-542-006-00 |164 14 3817-830-261-12 |225 37 52 3
3817-545-002-11 |166 21 3817-832-002-00 [226 19 3821-262-203-00 46 3
3817-545-004-10 |166 8 3817-835-024-00 |229 144 50 3
3817-545-007-10 |166 15 3817-835-750-10 |229 54 50 19
3817-545-008-10 |166 18 3817-835-820-00 [229 63 52 4

166 30 3817-836-002-00 |230 6 3821-262-204-00 50 4
3817-545-010-00 |166 24 3817-836-003-00 |230 5 52 5
3817-545-011-00 |166 25 3817-836-600-10 |230 1 3821-262-205-00 50 5
3817-545-012-00 |166 26 3817-838-008-00 80 23 52 6
3817-547-004-10 |167 24 160 1 3821-262-206-00 52 8

168 38 3817-838-272-00 [231 18 3821-262-209-00 46 5
3817-548-001-11 |168 1 232 9 52 7
3817-548-004-00 |168 18 3817-841-311-10 [233 16 3821-630-002-00 |188 43
3817-548-005-00 |168 33 3817-851-210-13 |234 1 3822-152-001-10 13 31
3817-548-006-00 |168 36 3818-330-042-00 82 18 3822-155-001-00 15 6
3817-548-007-40 |168 40 3818-416-200-00 |111 3 3822-155-002-00 15 4
3817-548-008-01 |168 46 3818-630-004-00 |[188 39 3822-172-220-00 21 14
3817-548-009-00 |168 12 3818-630-005-00 |[188 40 3822-353-200-00 87 10
3817-548-010-10 |168 21 3818-630-006-00 |188 41 3822-360-240-00 85 1

168 44 3818-703-053-00 | 201 9 3822-407-001-00 15 2
3817-549-014-00 |100 20 3818-770-001-01 |223 2 3822-417-002-12 | 112 5
3817-580-002-00 |179 2 3818-835-003-00 [229 94 3822-418-200-11 [113 1
3817-580-003-00 |179 1 3818-835-006-00 [229 88 3822-418-210-01 |113 5
3817-5680-004-00 |179 6 3818-835-007-00 [229 92 3822-418-220-11 |113 6
3817-580-005-00 |179 63 3818-835-008-00 [229 89 3822-418-230-01 [113 3
3817-580-006-00 |179 4 229 91 3822-421-001-00 |115 12
3817-580-200-00 |179 7 3818-835-011-00 [229 93 3822-421-002-02 |[115 30
3817-601-350-01 |183 67 3818-835-014-00 25 7 3822-421-210-01 |115 10
3817-603-505-10 |185 14 229 107 3822-423-001-01 |116 9

204 6 3818-835-017-00 [229 39 3822-440-200-01 |120 1
3817-630-005-10 |188 26 229 178 3822-441-001-01 |121 71
3817-631-052-00 |189 28 229 105 3822-441-002-00 [121 42

189 39 229 108 3822-441-003-00 [121 30
3817-631-203-10 |189 3 3818-835-430-20 [229 98 3822-441-004-00 |121 60
3817-631-540-00 |189 62 3818-835-440-00 66 40 3822-441-200-01 |121 1
3817-632-003-00 |190 6 3818-835-460-00 [229 85 3822-441-220-01 |121 57
3817-670-284-00 24 9 3818-835-470-00 [229 106 3822-441-240-01 |121 66
3817-702-003-00 200 20 3819-562-053-20 |100 11 3822-441-250-11 |121 39
3817-702-004-11 |200 1 3819-562-055-10 |100 12 3822-441-260-01 |121 49
3817-710-713-00 23 13 3820-202-005-00 23 16 3822-442-200-01 |122 1
3817-730-003-00 [214 13 24 20 3822-442-210-01 |122 30
3817-750-234-00 |220 32 25 5 3822-442-220-01 |122 33

431



432

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3822-462-001-00 |127 6 3822-549-220-01 |169 4 3824-246-205-00 45 11
3822-462-003-00 |127 7 3822-549-230-01 |169 7 3824-246-220-00 45 13
3822-462-200-01 | 127 1 3822-570-051-00 |174 3 3824-246-230-00 45 15
3822-463-210-01 |128 13 3822-838-001-01 [225 80 3824-247-202-00 46 2
3822-466-001-00 |130 4 3823-380-002-00 93 5 52 2
3822-466-200-11 |130 1 3824-106-500-20 5 8 3824-247-203-00 46 4
3822-466-210-01 |[130 10 3824-107-053-00 6 3 50 20
3822-466-220-11 |[130 20 3824-108-003-20 7 7 3824-247-204-00 46 7
3822-467-001-00 | 131 9 3824-108-004-30 7 11 3824-248-005-00 47 27
3822-467-200-10 | 131 1 3824-108-005-40 7 15 3824-248-006-00 47 25
3822-467-210-11 | 131 7 3824-108-011-00 7 8 3824-248-011-10 47 48
3822-468-200-01 |132 1 7 12 3824-248-018-00 47 12
3822-472-001-00 |135 5 3824-108-012-00 7 10 3824-248-022-00 47 28
3822-472-002-00 |135 11 7 14 3824-248-027-00 25 44
3822-472-003-10 |135 16 3824-116-200-10 9 7 65 2
3822-472-005-00 |135 18 3824-135-002-10 12 19 3824-248-033-00 47 61
3822-472-200-01 |135 1 3824-140-250-00 13 14 3824-248-034-00 47 62
3822-472-210-10 |135 13 3824-162-002-00 17 6 3824-248-036-00 47 67
3822-472-220-11 |135 9 3824-162-200-00 17 35 48 50
3822-473-200-31 |136 1 3824-162-270-20 17 27 3824-248-037-00 47 40
3822-480-200-10 |137 1 3824-162-280-20 17 29 3824-248-039-00 47 36
3822-491-220-22 |144 16 3824-163-210-00 18 9 3824-248-044-00 47 47
3822-492-001-01 |145 4 3824-163-220-00 18 12 251 14
3822-492-200-11 | 145 1 3824-171-004-00 20 10 3824-248-045-00 47 69
3822-503-001-01 |152 5 3824-232-003-10 37 1 3824-248-046-00 47 3
3822-505-200-10 |153 1 3824-232-004-10 37 2 3824-248-047-00 47 4
3822-507-003-00 |155 7 3824-232-005-10 37 3 3824-248-052-00 47 17
3822-507-200-02 |155 1 3824-232-019-00 37 17 3824-248-053-00 47 13
3822-511-200-10 |156 1 39 13 3824-248-230-00 47 11
3822-513-225-10 |158 24 3824-232-027-00 37 20 3824-248-280-00 47 14
3822-513-240-31 |158 27 3824-232-028-00 37 19 3824-248-312-00 48 43
3822-514-051-02 |159 9 44 39 3824-248-322-00 47 60
3822-514-200-22 |159 5 3824-232-029-00 37 21 47 81
3822-541-003-00 |163 9 3824-232-034-10 39 11 48 40
3822-541-005-00 |163 6 3824-232-530-22 39 12 3824-248-330-00 47 58

167 23 3824-233-008-00 37 16 3824-248-332-00 47 59
3822-542-001-00 |164 12 3824-233-016-10 47 26 3824-248-340-00 47 64
3822-544-001-01 |165 5 178 17 3824-248-342-00 47 65
3822-544-002-01 |165 1 3824-233-018-00 39 9 48 48
3822-544-200-00 |165 21 3824-233-019-00 39 10 3824-248-343-00 47 66
3822-545-001-01 |166 1 3824-242-002-00 44 17 3824-248-360-00 47 29
3822-547-001-01 |167 7 3824-246-200-00 45 5 3824-248-370-00 47 178
3822-549-002-10 169 19 3824-246-202-00 45 6 3824-248-372-00 47 79
3822-549-003-01 |169 6 3824-246-203-00 45 7 3824-248-373-00 47 80
3822-549-200-01 |169 1 3824-246-204-00 45 10 3824-248-381-00 | 252 9




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3824-248-400-20 47 1 3824-248-517-00 |250 22 3824-549-051-00 50 9
3824-248-401-00 |250 1 3824-248-518-00 [250 23 62 9
3824-248-402-00 | 250 2 3824-248-519-00 |250 24 76 16
3824-248-404-00 [250 10 3824-248-521-00 [250 25 225 18
3824-248-405-00 |250 11 3824-248-522-00 [250 26 233 10
3824-248-406-00 |250 12 3824-248-523-00 |250 27 3824-570-002-00 |174 4
3824-248-407-00 250 13 3824-248-524-00 |250 28 3824-601-004-00 |183 31
3824-248-408-00 250 14 3824-248-525-00 250 29 3824-601-007-00 |216 15
3824-248-409-00 [250 15 3824-248-526-00 250 30 3824-601-052-01 |183 43
3824-248-412-30 |252 1 3824-248-527-00 |250 31 3824-601-053-00 |183 44
3824-248-413-00 | 252 2 3824-248-528-00 |250 32 3824-601-303-00 |183 63
3824-248-414-00 |252 3 3824-248-529-00 [250 33 3824-601-305-00 |[183 59
3824-248-415-00 |252 4 3824-248-531-10 250 34 3824-601-308-00 |183 62
3824-248-416-00 |252 5 3824-248-532-00 250 35 3824-601-590-01 |183 17
3824-248-417-00 |252 6 3824-248-533-00 250 36 3824-602-290-00 |184 29
3824-248-418-00 |252 7 3824-248-534-00 |250 37 3824-631-260-00 |189 46
3824-248-419-00 |252 8 3824-248-535-00 250 38 3824-650-002-00 |193 15
3824-248-430-00 47 77 3824-248-536-00 250 39 193 21
3824-248-440-10 47 2 3824-248-537-00 |250 40 3824-650-006-31 [193 29
3824-248-445-00 | 251 1 3824-248-538-00 |250 41 3824-701-010-00 |199 2
3824-248-446-00 | 251 2 3824-248-539-00 |250 42 3824-701-011-00 2 2
3824-248-448-00 | 251 3 3824-248-541-00 |250 43 4 2
3824-248-449-00 | 251 4 3824-248-542-00 |250 44 8 5
3824-248-450-00 47 43 3824-248-550-10 | 250 3 3824-703-002-01 | 201 5
3824-248-452-00 47 44 3824-248-551-00 | 250 4 3824-703-240-01 |201 23
3824-248-453-00 47 45 3824-248-553-00 | 250 7 3824-704-004-00 |202 2
3824-248-460-00 47 32 3824-248-554-00 |250 5 3824-704-005-00 |202 6
3824-248-470-00 47 18 3824-248-555-00 | 250 6 3824-704-240-01 |206 9
3824-248-480-00 47 70 3824-248-556-00 | 250 8 3824-704-250-21 |206 10
3824-248-491-00 | 251 5 3824-248-557-00 |250 9 3824-705-002-00 |203 1
3824-248-492-00 | 251 6 3824-248-990-20 48 12 3824-705-005-20 |203 3
3824-248-493-00 | 251 7 3824-282-500-00 65 1 3824-705-006-10 |203 6
3824-248-494-00 | 251 8 3824-311-064-00 72 58 3824-722-051-00 |210 6
3824-248-495-00 | 251 9 3824-336-574-10 81 15 3824-732-001-21 [216 16
3824-248-496-00 [251 10 3824-352-052-00 86 16 3824-732-003-01 |216 7
3824-248-497-00 |251 11 3824-352-053-00 86 17 3824-732-004-00 [216 14
3824-248-498-00 |251 12 3824-353-500-10 |165 19 3824-740-001-01 |217 25
3824-248-499-00 [251 13 3824-381-310-00 94 14 3824-740-002-11 |217 33
3824-248-501-00 [251 16 3824-423-500-01 |116 1 3824-740-058-00 |217 2
3824-248-511-00 [250 16 3824-541-051-01 |163 11 3824-740-061-00 |217 11
3824-248-512-00 [250 17 3824-544-500-01 |165 17 3824-742-006-00 [218 19
3824-248-513-00 250 18 3824-545-001-00 |166 13 3824-742-007-00 |219 35
3824-248-514-00 250 19 3824-549-051-00 24 10 3824-750-002-01 |220 21
3824-248-515-00 [250 20 25 6 3824-750-051-01 | 220 5
3824-248-516-00 |250 21 25 9 3824-760-051-31 |221 17

433



434

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3824-760-052-00 | 221 2 3825-432-005-00 |119 22 3829-330-005-00 75 25
3824-760-510-03 [221 33 3825-432-006-10 119 33 3829-331-006-00 76 6
3824-760-514-00 |221 34 3825-432-007-20 119 29 76 13
3824-760-520-13 |221 36 3825-432-200-01 |119 41 3829-331-201-00 76 8
3824-760-524-00 [221 37 3825-432-220-20 119 28 3829-354-002-00 88 10
3824-761-051-02 [222 13 3825-440-002-01 [120 15 3829-354-005-00 91 3

224 11 121 40 91 7

3824-761-508-00 |222 2 123 18 3829-354-302-00 88 2
3824-761-610-03 |222 4 3825-482-500-01 |139 7 3829-358-210-00 91 1
3824-830-002-00 [225 10 3825-486-052-00 |142 6 3829-380-003-00 93 6
3824-840-002-10 |232 2 3825-502-002-00 |157 1 3829-387-210-00 85 12
3825-140-001-00 13 13 3825-503-004-00 |152 28 3829-387-410-00 86 5
3825-140-003-00 13 21 3825-503-220-00 |152 8 3829-401-400-00 95 3
3825-140-005-00 13 19 3825-503-230-01 |152 9 98 3
3825-152-003-00 13 2 3825-504-260-01 |151 12 3829-401-410-00 95 1
3825-152-004-00 |123 4 3825-544-005-00 |165 14 3829-401-420-10 96 1
3825-152-005-00 |123 5 3825-544-006-00 |165 12 3829-403-001-00 96 3
193 33 3825-547-005-20 |167 27 3829-404-041-00 | 100 8

204 22 3825-547-006-01 |167 37 3829-404-400-00 |100 5

3825-152-011-00 14 14 3825-547-007-01 |167 38 3829-405-007-10 | 101 4
3825-152-012-10 14 7 3825-547-013-10 |167 29 3829-405-011-10 |101 1
14 11 3825-547-014-00 |167 16 3829-417-001-00 |112 9

3825-152-310-00 14 1 3825-562-001-00 |173 3 3829-417-002-00 [112 10
3825-152-330-00 14 10 3825-590-052-00 |172 9 3829-417-210-00 |112 7
3825-261-240-00 52 17 3825-590-510-01 |172 6 3829-420-300-00 |114 1
3825-407-002-00 |102 16 3825-601-203-10 |183 2 3829-473-001-00 |136 8
3825-407-003-00 |102 2 3825-603-001-00 |185 21 3829-473-002-10 |136 9
102 11 3825-603-004-01 |185 24 3829-481-003-00 |138 4

3825-407-004-00 |102 15 3825-603-257-00 |185 20 3829-481-004-01 |138 13
3825-407-005-00 102 18 3825-603-280-00 |185 22 3829-481-012-10 |138 6
3825-407-007-00 102 25 3825-703-200-01 201 32 3829-481-210-00 |138 15
3825-407-008-31 102 33 3825-742-052-00 219 38 3829-503-001-00 |152 17
3825-407-009-00 |102 52 3825-742-290-00 |219 42 3829-530-220-00 |161 4
3825-407-011-01 102 23 3829-163-001-00 18 22 3829-547-011-00 |167 25
3825-407-012-10 102 19 3829-163-002-00 18 23 3829-547-012-00 |167 32
3825-407-200-01 | 102 1 3829-217-002-00 33 8 3829-548-002-00 |168 10
3825-407-210-00 102 14 3829-260-200-00 49 1 3829-548-013-10 |168 30
3825-407-220-00 102 20 3829-260-303-00 49 9 3829-548-200-00 |168 5
3825-407-250-31 102 32 3829-260-304-00 49 12 3829-549-001-00 |169 12
3825-407-260-01 102 36 3829-271-004-00 57 15 3829-549-002-00 |169 36
3825-407-290-00 |102 45 3829-281-300-00 65 26 3829-549-003-00 |169 31
3825-407-300-01 102 10 3829-282-600-10 65 9 3829-549-004-00 |169 33
3825-432-001-01 |119 1 65 11 3829-549-005-00 169 30
3825-432-003-11 119 19 3829-282-610-00 65 14 3829-550-001-00 |[170 24
3825-432-004-10 [119 27 3829-292-200-00 68 7 3829-550-002-00 |[170 44




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3829-550-003-00 |[170 17 3829-905-004-00 | 240 8 3841-210-002-00 27 11
170 25 3829-905-007-00 |240 11 3841-277-300-10 61 1

3829-550-004-00 |170 20 3829-905-016-00 |240 12 62 16
3829-550-005-00 |170 15 3829-905-031-00 240 19 62 17
3829-550-006-10 |170 48 3829-905-052-00 |240 32 62 18
3829-550-011-20 |170 8 3829-905-053-00 [240 34 62 19
3829-550-098-00 |[170 29 3829-905-058-00 [240 26 62 20
170 35 3829-905-061-00 |240 31 62 21

3829-550-099-00 |170 55 3829-905-064-00 [240 25 62 22
3829-550-200-10 [170 28 3829-905-065-10 240 40 62 23
3829-550-210-10 |170 34 3829-906-048-00 58 4 3841-330-004-00 75 14
3829-550-220-10 |170 41 3829-906-058-10 |239 5 3842-581-002-00 |182 1
3829-551-001-00 |171 4 3829-906-063-00 [239 16 3843-211-004-00 |189 45
3829-551-002-00 [171 13 3829-906-068-00 [239 65 3843-211-005-00 31 4
3829-551-210-00 | 171 9 3829-906-091-00 |239 61 3843-275-001-00 64 9
3829-551-220-00 |171 11 3829-906-094-00 [239 43 3845-650-005-11 |222 11
3829-551-300-10 | 171 1 3829-906-095-00 [239 55 224 7
3829-580-002-00 |179 9 3829-906-096-10 239 40 3849-170-006-00 20 12
179 11 3829-906-097-00 [239 54 3849-212-001-00 30 17

179 15 3829-906-099-00 |239 51 3849-212-005-00 32 26

179 19 3829-906-101-00 [239 48 58 7

179 26 3829-906-121-10 239 60 3849-212-006-00 32 27

179 46 3830-480-002-00 |141 23 58 8

179 50 3833-514-001-10 |159 4 3849-212-007-00 32 28

179 64 3833-601-001-01 |183 52 3849-212-011-00 58 9

179 66 3833-730-001-01 |214 12 3849-212-012-00 58 10

182 2 3833-750-250-03 220 31 3849-212-200-30 30 16

3829-604-208-10 |186 4 3834-232-026-10 37 15 3849-215-008-00 32 13
3829-630-230-01 |188 60 3838-641-210-20 [185 10 3849-215-011-00 32 22
3829-632-001-00 |190 8 192 10 3849-215-012-00 32 23
3829-632-002-01 | 190 9 3840-405-001-00 |101 6 3849-215-013-00 32 24
3829-650-003-00 [193 14 3840-405-002-00 | 101 8 3849-215-290-00 32 18
3829-650-004-00 193 20 3840-421-210-00 |115 1 3849-216-005-00 59 5
3829-701-017-00 199 20 3840-501-200-10 |150 1 3849-216-008-10 59 7
3829-703-260-01 201 51 3840-502-310-00 | 151 1 3849-221-003-00 35 13
3829-711-002-00 |205 3 3840-503-300-00 |152 1 3849-261-001-00 51 7
3829-740-012-10 |217 4 3840-503-310-01 |152 3 3849-270-002-03 57 5
3829-742-008-01 [219 23 3840-503-320-00 |152 12 3849-271-005-00 25 33
3829-742-009-01 [219 24 3840-507-210-12 |155 3 3849-276-500-00 62 36
3829-835-012-00 [229 57 3840-544-001-00 |165 9 3849-278-200-00 63 21
3829-835-015-00 [229 48 3840-545-001-00 |166 6 3849-280-205-00 59 4
3829-835-021-00 [229 50 3840-545-002-00 |166 11 3849-280-500-00 |243 1
3829-835-022-00 [229 49 3840-545-003-00 |166 9 3849-631-220-00 |[189 59
3829-835-470-10 229 59 3840-547-002-00 |167 13 3849-830-002-00 [225 46
3829-905-002-00 |240 7 3840-549-002-00 169 18 3849-830-310-10 [225 50

435



436

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3849-830-393-00 |225 44 3853-202-316-10 25 18 3853-248-001-00 47 41
3849-835-015-00 [229 103 25 59 3853-248-002-10 47 53
3851-571-210-01 |175 12 3853-204-006-00 24 19 3853-248-003-10 47 50
3852-101-061-00 1 22 3853-205-016-01 25 45 3853-248-004-10 47 93
3852-310-230-10 72 14 3853-205-041-10 38 2 3853-248-200-00 47 73
3852-310-250-00 72 15 3853-205-061-00 25 20 3853-248-240-00 47 56
3852-430-202-00 [248 10 3853-205-550-00 25 43 3853-248-250-20 47 88
3852-430-502-00 |248 11 3853-210-010-00 27 8 3853-248-400-10 47 86
3852-430-503-00 [248 13 3853-210-012-00 27 10 3853-260-001-00 49 16
3852-485-056-00 |141 22 3853-210-310-00 27 1 3853-260-004-10 49 2
3852-601-360-00 |183 28 3853-210-350-00 27 15 3853-261-270-00 56 41
3852-603-052-00 |185 2 3853-210-380-00 27 6 3853-262-202-00 51 2
3852-603-053-00 |185 16 3853-210-390-10 64 7 3853-265-201-00 54 7
3852-603-054-10 |185 19 3853-212-400-10 58 1 3853-271-001-00 57 7

204 2 3853-215-001-00 32 3 3853-271-013-00 57 2

3852-603-055-00 |185 8 3853-215-002-00 32 30 3853-271-017-00 57 14
3852-603-056-10 |185 15 3853-215-210-00 32 1 3853-271-018-00 57 18
3852-650-001-01 |193 8 3853-215-230-00 32 8 3853-282-220-00 65 39
3852-701-003-00 21 3 3853-215-240-10 32 6 3853-295-002-10 69 24
3852-703-003-00 |201 52 3853-215-280-10 32 12 3853-295-004-00 69 32
3852-710-270-11 |204 42 3853-216-310-10 33 1 3853-330-014-00 75 3
3852-720-053-10 |208 1 3853-217-003-00 |207 74 75 35
3852-720-062-10 |208 7 3853-217-004-10 |207 73 3853-332-005-00 77 26
3852-722-051-00 |210 1 3853-217-011-00 |207 75 3853-336-220-00 81 17
3852-722-540-01 [210 13 3853-217-250-00 |207 71 3853-336-223-00 81 18
3852-722-730-01 [210 19 3853-232-001-00 37 4 3853-338-011-00 82 15
3852-740-009-11 217 17 3853-232-002-10 37 5 3853-338-037-00 25 19
3852-740-011-01 |217 5 3853-232-430-20 37 6 3853-338-038-00 25 66
3852-740-014-00 [217 10 3853-232-460-00 37 12 80 18
3852-740-210-01 217 24 3853-233-001-00 38 13 3853-338-280-00 82 6
3852-741-054-20 |218 27 3853-233-002-00 38 1 3853-338-370-00 82 13
3852-741-055-10 |218 31 3853-234-004-00 39 5 3853-338-380-00 82 11
3852-741-057-10 |218 33 3853-234-005-00 39 6 3853-412-250-00 |105 11
3852-741-0568-10 |218 4 3853-234-006-00 39 8 107 11
3852-741-072-10 218 24 3853-234-200-10 39 18 108 11
3852-742-056-10 [219 39 3853-236-004-00 41 4 3853-413-210-00 |106 11
3852-742-074-00 |219 7 3853-236-009-20 41 8 109 11
3852-742-075-00 |219 8 3853-242-003-00 44 40 3853-482-004-00 [139 10
3852-832-006-00 83 22 3853-242-004-00 44 3 3853-483-001-00 |140 11
226 33 3853-242-005-00 44 2 3853-483-003-00 | 140 6

3853-122-005-00 10 10 3853-242-008-00 44 38 3853-485-001-10 |141 25
3853-122-009-20 10 16 3853-242-009-00 44 33 3853-502-006-00 | 151 8
12 10 3853-242-230-00 44 30 3853-512-300-00 | 149 9

3853-172-001-00 21 4 3853-242-240-00 44 25 3853-573-001-00 |177 2
3853-172-002-00 21 2 3853-242-250-00 44 34 3853-573-240-00 |177 1




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3853-580-001-00 |180 4 3853-580-006-00 |[182 30 3853-581-015-00 |182 5
180 27 3853-580-013-00 |[180 26 3853-581-017-00 |181 36
180 35 180 34 3853-581-018-00 |181 17
180 41 3853-580-015-00 [179 24 3853-581-021-00 |181 23
180 46 179 34 3853-581-022-00 180 38
180 52 179 41 3853-581-024-00 |180 43
180 57 179 56 3853-581-025-10 |181 41
180 63 179 62 182 27
181 7 182 21 3853-581-027-10 |180 48
181 12 3853-580-016-00 |179 21 3853-581-037-00 |181 49
181 21 179 37 3853-581-039-00 | 181 1
181 26 179 59 181 9
181 31 182 4 181 14
181 39 182 12 3853-581-041-10 |182 19
181 47 3853-580-017-00 |[179 28 3853-581-043-10 179 25
181 52 179 31 3853-630-003-00 |188 44
181 57 179 53 3853-670-005-00 25 31
182 16 3853-580-018-00 |180 9 3853-720-008-01 208 22
182 25 3853-580-019-00 |180 22 3853-721-006-00 209 17
3853-580-002-00 |180 3 181 3 3853-721-310-01 209 14
180 12 181 16 3853-742-005-00 |219 3
180 16 181 35 3853-742-006-00 |219
180 25 181 43 3853-830-314-00 |225 27
180 33 3853-580-021-00 [179 45 3853-834-007-10 |228 15
180 40 179 65 229 5
180 45 3853-580-022-00 |179 47 229 14
180 51 179 67 3853-834-008-00 |226 51
180 56 3853-580-023-00 |[179 48 3853-834-009-10 |226 55
180 62 179 68 3853-834-010-00 [226 57
181 6 3853-580-025-10 180 18 3853-834-240-00 |226 62
181 11 3853-580-027-00 |179 43 3853-834-260-00 |226 59
181 19 179 51 3853-835-006-00 [229 104
181 25 3853-581-001-10 [179 10 3853-835-010-00 |229 80
181 30 3853-581-002-00 [179 14 3853-835-017-00 [229 83
181 38 3853-581-003-00 |[179 60 3853-835-023-00 229 30
181 46 3853-581-004-00 |179 22 3853-835-024-00 |229 81
181 51 3853-581-006-00 [179 35 3853-835-037-00 |229 67
181 56 3853-581-007-00 |179 32 229 70
182 8 3853-581-009-00 [182 10 3853-835-320-10 229 71
182 15 3853-581-012-00 |180 1 3853-835-340-11 |229 136
182 24 3853-581-014-00 |180 14 3853-835-350-21 229 133
182 29 181 33 3853-835-420-10 229 79
3853-580-006-00 |[180 13 181 44 3853-835-450-00 |229 109
180 17 3853-581-015-00 |180 7 3853-835-520-00 |229 31
182 9 180 23 3853-903-013-00 [239 17

437



438

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3854-432-200-00 |[119 44 3857-295-462-00 69 19 3857-414-200-21 |109 1
3857-212-014-00 64 33 69 28 3857-415-001-00 |110 6

64 49 3857-295-470-00 69 20 3857-571-210-11 |175 15
3857-221-002-00 35 11 69 29 3857-572-210-11 |176 13
3857-221-240-10 35 10 3857-335-014-00 27 23 3857-572-220-11 |176 7
3857-232-009-00 37 10 3857-335-016-00 72 42 3857-603-203-10 |204 7
3857-233-056-00 40 3 231 9 3857-603-204-10 | 204 3
3857-235-003-00 40 6 3857-352-240-00 85 21 3858-413-200-20 |108 20
3857-236-230-10 41 15 3857-412-002-00 |105 14 3858-413-250-21 |107
3857-236-240-00 41 77 106 14 3858-424-200-01 |117
3857-239-002-10 41 37 107 14 3864-225-001-00 30 7
43 31 108 14 3864-352-001-00 86 34
3857-239-210-00 43 19 109 14 89 8
3857-242-007-00 39 26 3857-412-003-00 |105 16 3864-841-003-00 |233 13
44 10 106 16 3866-239-001-10 43 1
3857-242-240-12 44 16 107 16 3866-239-002-00 43 2
3857-242-290-00 44 27 108 16 3866-335-006-00 76 17
3857-246-260-00 45 34 109 16 3867-581-017-00 |180 20
3857-248-004-00 47 39 3857-412-011-00 |105 9 181 28
3857-248-005-00 47 76 107 9 3867-581-018-10 |181 4
3857-248-006-10 47 21 108 9 182 22
3857-248-007-00 47 37 3857-412-200-21 |105 1 3871-135-002-00 12 20
3857-248-008-00 47 23 3857-412-220-11 |105 13 3871-152-210-00 13 50
3857-248-009-00 47 24 107 13 3871-204-210-00 24 16
3857-248-011-10 47 35 108 13 3871-204-220-21 24 18
3857-263-202-00 52 11 3857-412-230-10 |105 20 3871-205-026-00 25 77
3857-263-203-00 52 10 107 20 3871-206-240-10 26 7
3857-278-008-00 62 8 3857-412-240-01 |105 8 3871-236-002-00 41 19
3857-278-320-11 62 7 106 8 3871-236-009-00 41 18
3857-281-001-00 64 5 107 8 3871-236-013-00 41 62
3857-295-001-00 69 14 108 8 3871-236-220-00 41 43
3857-295-002-10 69 6 109 8 3871-236-260-00 41 170
3857-295-009-00 69 5 3857-412-280-00 |105 21 3871-236-270-00 41 69
3857-295-230-03 69 11 106 21 3871-249-002-00 48 28
3857-295-240-12 69 9 107 21 3871-264-270-10 53 3
3857-295-310-30 69 1 108 21 3871-277-004-00 50 10
3857-295-320-20 69 2 109 21 3871-281-210-00 64 21
3857-295-330-10 69 3 3857-413-011-00 |106 9 3871-281-300-00 64 3
3857-295-340-10 69 4 109 9 3871-407-210-00 102 21
3857-295-370-00 69 22 3857-413-200-21 |106 1 3871-407-220-01 102 27
69 30 3857-413-220-11 |106 13 3871-507-001-00 |155 15
3857-295-460-00 69 17 109 13 3871-507-002-00 |155 16
69 26 3857-413-230-10 |106 20 3871-631-257-00 189 10
3857-295-461-00 69 18 109 20 3871-650-001-00 |193 7
69 27 3857-413-270-21 | 108 1 3872-273-220-00 66 11




439

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3872-290-220-00 66 9 3881-107-003-00 6 4 3881-202-002-01 23 11
3872-726-015-00 66 15 3881-107-210-00 6 1 3881-202-003-00 23 6
3872-726-410-00 66 13 3881-107-300-00 6 2 3881-202-210-11 23 1
3874-162-220-00 17 46 3881-108-001-00 7 2 3881-204-005-00 24 4
3874-233-028-00 38 8 3881-108-002-00 7 3 3881-204-200-10 24 1
3874-350-200-00 84 1 3881-108-003-00 7 1 3881-204-210-00 24 5
3874-354-210-00 88 14 3881-108-004-00 7 17 3881-204-220-00 24 11
3874-354-211-00 88 15 3881-115-200-00 8 1 3881-205-016-00 25 b4
3875-471-031-00 |145 9 3881-115-201-00 |253 1 3881-205-023-10 25 74

149 44 3881-115-202-00 |253 2 3881-205-024-00 25 75
3879-401-001-00 |100 9 3881-115-203-00 |253 3 3881-205-025-10 25 48

101 2 3881-115-204-00 |253 4 3881-205-026-00 25 76

101 3881-115-205-00 |253 5 3881-205-330-10 25 178

135 17 3881-115-206-00 |253 9 3881-205-332-10 25 79

140 2 3881-115-207-00 [253 10 3881-205-350-01 25 62

140 4 3881-115-208-00 |253 11 3881-210-001-00 11 19

159 3 3881-115-209-00 |253 12 3881-210-210-02 28 5

175 5 3881-115-211-00 [253 13 3881-210-230-10 28 3

176 4 3881-115-212-00 [253 14 3881-211-051-01 29 12

178 10 3881-115-213-00 [253 15 3881-211-220-00 29 7
3880-122-003-00 10 29 3881-115-214-00 [253 16 3881-211-240-01 29 1
3880-573-210-00 |177 4 3881-115-215-00 [253 17 3881-212-003-00 30 15
3880-575-250-10 [178 16 3881-115-216-00 [253 18 3881-212-008-00 30 30
3881-101-001-10 1 1 3881-115-217-00 [253 19 3881-212-250-00 30 28
3881-101-002-10 1 2 3881-115-218-00 [253 20 3881-221-001-00 35 9
3881-101-003-00 1 11 3881-115-220-00 |253 8 3881-221-200-00 35 1
3881-101-004-00 1 12 3881-115-300-00 8 10 3881-221-230-01 35 8
3881-101-210-00 1 19 3881-122-210-10 10 9 3881-221-250-01 35 6
3881-102-001-00 2 1 3881-122-220-00 10 25 3881-222-001-00 36 45
3881-102-002-00 2 5 3881-133-210-00 11 12 3881-222-003-01 36 49
3881-102-003-00 2 7 3881-133-280-00 11 1 3881-222-005-00 36 33
3881-102-004-00 2 12 3881-140-002-00 13 4 3881-222-210-00 36 1
3881-102-200-00 2 8 3881-140-200-00 13 1 3881-222-230-00 36 3
3881-103-002-10 3 2 3881-140-230-00 13 8 3881-222-240-00 36 5
3881-103-003-20 3 8 3881-140-240-00 13 7 3881-222-260-00 36 7
3881-103-004-00 3 3 3881-161-340-00 16 23 3881-222-320-00 36 30
3881-103-210-00 3 6 3881-162-001-00 17 12 3881-222-340-11 36 19
3881-105-001-00 4 3 17 21 3881-222-350-00 36 29
3881-105-200-00 4 1 3881-162-002-00 17 13 3881-222-360-00 36 25
3881-106-001-00 5 1 3881-162-003-00 17 37 3881-222-370-10 36 35
3881-106-002-00 5 18 3881-162-210-00 17 10 3881-222-380-00 36 42
3881-106-200-00 5 2 3881-162-220-10 17 19 3881-222-390-01 36 40
3881-106-260-00 5 4 3881-163-230-00 18 3881-222-430-01 36 14
3881-106-270-00 5 11 3881-172-200-00 21 3881-233-008-00 38 5
3881-106-280-00 5 12 3881-172-210-10 21 13 3881-233-017-10 38 6




440

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3881-233-018-00 38 7 3881-404-480-00 |100 19 3881-514-001-00 [159 20
3881-233-025-00 38 9 3881-417-200-01 |112 1 3881-514-240-02 |159 17
3881-233-026-00 38 10 3881-430-290-00 |248 6 3881-530-002-00 |161 18
3881-233-039-00 38 3 3881-440-001-00 |120 31 3881-530-006-00 | 161 8
3881-249-320-00 48 39 121 29 3881-530-008-00 |161 26
3881-260-003-10 49 7 121 56 3881-530-240-10 |161 23
3881-260-210-00 49 5 122 29 3881-540-200-00 |162 1
3881-262-200-10 51 1 123 34 3881-541-001-00 |163 1
3881-278-004-11 62 4 3881-443-200-00 |123 35 3881-547-001-00 |167 1
3881-278-210-01 62 1 3881-462-001-00 |127 11 3881-547-003-00 |167 18
3881-278-220-00 62 11 3881-463-001-00 [128 15 3881-547-004-00 |167 43
3881-281-210-00 64 37 3881-463-002-00 [128 17 3881-548-001-00 |168 22
3881-281-220-00 64 35 3881-463-220-10 |128 3 3881-548-200-00 |168 24
3881-330-003-00 75 39 3881-463-230-00 |128 5 3881-550-210-10 |170 53
3881-330-014-00 75 31 3881-465-200-00 |129 1 3881-550-240-10 |170 51
3881-330-270-01 75 30 3881-470-200-00 |133 1 3881-550-300-00 |170 1
3881-330-330-01 75 53 3881-473-220-00 |136 7 3881-550-301-00 |170 2
3881-336-004-00 81 3 3881-481-200-00 |138 1 3881-550-302-00 |170 3
3881-336-005-00 81 4 3881-481-220-00 |138 11 3881-550-304-00 |170 5
3881-336-006-00 81 5 3881-483-200-00 |140 12 3881-550-305-00 |170 6
3881-336-007-00 81 6 3881-483-210-00 |140 5 3881-550-306-00 |170 7
3881-336-008-00 81 7 3881-483-220-00 140 13 3881-560-001-00 | 172 2
3881-336-009-00 81 8 3881-483-230-00 |140 1 3881-562-230-20 [173 1
3881-336-012-00 81 9 3881-483-240-00 |140 3 3881-570-310-00 |174 1
3881-336-013-00 81 10 3881-490-200-00 |143 1 3881-571-220-10 |175 8
3881-336-014-00 81 11 3881-491-530-20 |144 5 3881-572-200-00 |176 15
3881-336-015-00 81 12 3881-493-001-00 |146 19 3881-575-001-20 |178 1
3881-336-260-00 81 13 3881-493-210-10 |146 3 3881-575-003-00 |178 2
3881-336-263-00 81 14 3881-494-520-10 |147 1 3881-575-210-12 |178 26
3881-338-003-01 82 8 3881-495-200-20 |148 3881-580-210-00 |[180 29
3881-338-004-00 82 9 3881-496-001-00 |149 3 3881-581-001-00 [179 18
3881-338-005-00 82 2 3881-496-002-00 149 16 179 29
3881-338-006-00 82 4 3881-496-003-10 |149 1 3881-581-011-00 |[180 10
3881-338-210-21 82 1 3881-496-004-00 |149 7 3881-581-012-00 |181 54
3881-352-002-10 86 27 3881-496-005-10 149 19 3881-581-013-00 |180 54
3881-352-003-00 86 15 3881-496-006-00 [149 29 3881-581-016-00 |180 59
3881-352-240-00 86 21 3881-496-007-00 |149 33 3881-601-002-11 |183 65
3881-354-220-00 88 13 3881-496-009-10 |149 46 3881-601-220-20 |183 56
3881-356-002-00 89 11 3881-496-011-00 |149 39 3881-601-221-20 |183 60
3881-404-001-00 |100 28 3881-496-200-10 [149 27 3881-601-222-00 |183 57
3881-404-002-00 |100 31 3881-496-220-00 [149 37 3881-601-223-00 |183 58
3881-404-200-00 |100 1 3881-496-240-00 |149 22 3881-601-290-01 |183 8
3881-404-240-00 |100 16 3881-496-250-00 [149 24 3881-601-310-01 |183 6
3881-404-250-00 |100 23 3881-513-200-02 |158 1 3881-601-320-01 |183 10
3881-404-300-00 |[100 10 3881-513-220-12 |158 23 3881-601-330-01 |183 12




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3881-601-340-01 |183 14 3881-640-340-01 |191 17 3881-710-022-00 204 50
3881-601-360-00 |183 21 3881-640-360-01 [191 15 3881-710-410-10 |204 48
3881-601-370-00 |183 24 3881-641-210-01 |192 1 3881-711-250-00 [205 10

183 34 3881-641-220-11 |192 5 3881-712-210-01 |206 6
3881-601-390-01 |183 40 3881-641-230-01 |192 8 3881-712-230-11 |206 1
3881-602-002-00 |184 28 3881-650-005-01 |193 1 3881-714-001-01 |207 13
3881-602-003-00 |184 26 3881-651-250-01 |194 3 3881-714-002-21 |207 14
3881-602-230-01 |184 11 3881-651-260-01 |194 1 3881-714-004-01 |207 7
3881-602-240-01 |184 14 3881-651-270-11 |194 5 3881-714-005-00 [207 38
3881-602-260-00 |184 23 3881-670-001-00 [195 18 3881-714-006-00 [207 69
3881-603-210-11 |185 13 3881-670-230-11 |195 1 3881-714-009-02 |207 47
3881-603-230-01 |185 7 3881-670-250-01 |195 3 3881-714-014-00 |207 77
3881-603-240-01 |185 5 3881-670-260-01 |195 5 3881-714-015-01 |207 82
3881-603-260-11 |185 18 3881-670-270-01 |195 7 3881-714-016-01 |207 42
3881-603-280-11 |185 1 3881-670-280-01 |195 11 3881-714-017-11 |207 40
3881-604-001-10 |186 6 3881-670-310-01 [195 17 3881-714-200-00 |207 1
3881-604-203-00 |186 3 3881-671-001-00 |196 1 3881-714-210-10 [207 34
3881-605-003-01 | 187 8 3881-671-200-11 | 197 1 3881-714-230-10 |207 23
3881-605-005-01 |187 19 3881-671-210-11 [197 10 3881-714-240-10 |207 25
3881-605-230-11 |187 11 3881-671-240-21 |197 5 3881-714-250-31 |207 27
3881-605-260-01 |187 16 3881-672-001-01 [198 13 3881-714-270-11 |207 4
3881-605-270-01 |187 21 3881-672-310-01 |198 3881-714-290-00 [207 20
3881-605-290-01 |187 23 3881-672-330-01 |198 3881-714-300-01 |207 51
3881-630-001-10 |188 22 3881-672-350-11 |198 11 3881-714-350-01 [207 60
3881-630-003-00 [188 15 3881-672-370-01 [198 19 3881-714-370-00 [207 80
3881-630-004-00 |188 17 3881-672-380-01 |198 21 3881-720-012-01 |208 6
3881-630-005-00 |188 19 3881-701-022-01 |199 41 3881-720-015-00 |208 13
3881-630-006-00 |188 23 3881-701-023-01 |199 1 3881-720-016-00 [208 14
3881-630-007-00 |188 32 3881-702-220-01 |200 28 3881-720-017-00 [208 19
3881-630-008-01 |188 53 3881-703-220-01 |201 12 3881-720-018-00 [208 20
3881-630-009-00 |188 52 3881-703-260-01 |201 42 3881-720-310-01 [208 18
3881-630-015-00 |188 36 3881-704-002-01 |202 5 3881-720-350-00 |208 25
3881-630-016-00 |188 42 3881-704-004-01 |202 12 3881-720-370-00 |208 26
3881-630-240-00 |188 33 3881-704-310-01 |202 1 3881-720-380-00 [208 27
3881-631-012-01 |189 57 3881-704-320-11 |202 17 3881-721-001-01 |197 22
3881-631-310-21 |189 44 3881-705-002-00 |203 7 3881-721-003-01 |209 11
3881-631-350-11 |189 1 3881-705-004-00 |203 8 3881-721-011-00 |209 8
3881-631-364-00 |189 4 3881-705-005-00 |203 2 3881-721-012-01 209 26
3881-631-370-00 |189 9 3881-710-001-02 [204 16 3881-721-013-01 209 27
3881-632-210-11 | 190 1 3881-710-002-02 [204 35 3881-721-014-00 [209 29
3881-632-320-01 [190 17 3881-710-003-01 |204 38 3881-721-200-31 |198 26
3881-632-330-00 190 12 3881-710-004-01 |204 39 3881-721-250-01 |209 25
3881-640-250-10 | 191 5 3881-710-005-00 |204 40 3881-721-310-01 |209 1
3881-640-270-10 | 191 8 3881-710-012-10 |204 43 3881-721-330-01 |209 3
3881-640-320-00 191 13 3881-710-021-00 |204 49 3881-721-340-01 [209 10

441



442

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3881-721-350-01 [209 23 3881-742-014-00 |219 6 3881-835-270-10 |229 65
3881-721-360-11 |209 12 3881-742-015-00 |219 9 3881-835-310-01 [229 139
3881-722-003-10 |210 21 3881-742-016-00 |219 12 3881-838-230-00 [231 24
3881-722-200-11 |210 4 3881-742-017-00 [219 40 3881-838-240-13 |231 12
3881-722-240-01 |210 8 3881-742-018-00 [219 46 3881-840-001-00 |232 4
3881-722-250-01 |210 2 3881-742-280-00 [219 48 3881-840-002-01 [232 12
3881-723-001-01 |211 4 3881-742-290-00 [219 49 3881-841-004-00 |233 7
3881-723-002-00 |211 5 3881-742-310-00 [219 11 3881-841-005-02 |233 8
3881-723-003-01 |211 8 3881-742-320-00 [219 13 3881-841-009-00 25 29
3881-723-004-01 (211 11 3881-742-330-00 219 20 233 14
3881-723-005-01 [211 29 3881-742-340-00 [219 22 3881-841-013-01 [233 40
3881-723-006-00 [211 30 3881-742-360-00 (219 31 3881-841-230-21 (233 11
3881-723-200-00 [211 24 3881-742-380-10 [219 33 3881-841-250-01 [233 30
3881-723-290-01 [211 10 3881-742-390-10 [219 44 3881-841-260-01 |233 33
3881-723-310-11 | 211 1 3881-750-011-01 [220 20 3881-841-300-11 [233 38
3881-723-330-01 [211 13 3881-750-012-01 [220 26 3881-841-340-11 |233 15
3881-723-350-01 [211 15 3881-760-011-01 | 221 5 3881-841-350-01 [233 27
3881-723-370-01 [211 16 3881-760-210-10 | 221 1 3881-851-200-21 |234 3
3881-726-001-01 [212 20 3881-760-230-01 [221 14 3881-851-240-01 |234
3881-726-200-00 [212 24 3881-761-220-00 |222 8 3883-303-052-00 83 87
3881-726-210-01 [212 17 3881-770-210-00 |223 1 3885-205-016-00 10 21
3881-726-220-31 |212 9 3881-770-230-01 |223 6 30 36
3881-726-240-31 |212 1 3881-830-013-10 [225 48 3885-350-210-00 85 4
3881-726-260-01 (212 11 3881-830-017-10 |225 11 3888-205-320-11 25 38
3881-726-270-11 |212 3 3881-830-380-11 |225 51 3888-210-013-00 27 17
3881-726-290-01 [212 30 3881-830-450-10 |225 6 3888-210-370-01 27 19
3881-730-001-00 |214 2 3881-832-002-00 |226 9 3888-232-001-00 37 27
3881-730-210-00 |214 1 3881-832-005-10 |226 1 3888-232-410-00 37 22
3881-731-210-00 |215 1 3881-832-013-00 [226 35 3888-234-001-10 39 1
3881-732-005-00 |216 2 3881-832-210-00 |226 3 3888-234-003-04 39 21
3881-732-210-00 |216 1 3881-833-220-00 | 227 7 3888-242-002-10 44 11
3881-740-002-01 [217 26 3881-834-002-00 |228 6 3888-242-200-10 44 1
3881-740-230-01 |217 32 3881-834-003-00 |228 8 3888-246-210-00 45 44
3881-741-021-00 [218 15 3881-834-005-00 [226 53 3888-265-320-00 54 6
3881-741-022-00 [218 17 3881-834-200-30 [228 28 3888-281-200-00 64 1
3881-741-023-00 [218 25 3881-834-210-00 |228 31 66 21
3881-741-024-00 [218 30 3881-834-240-20 |228 17 3888-282-280-00 65 38
3881-741-310-00 |218 1 3881-835-002-00 94 10 3888-282-290-10 65 34
3881-741-350-10 |218 22 3881-835-003-00 [229 77 244 28
3881-741-380-00 |218 5 3881-835-004-00 [229 38 3888-291-200-00 67 3
3881-741-390-00 |218 8 3881-835-005-00 94 7 3888-291-210-00 67 1
3881-742-006-00 |219 51 3881-835-200-20 |229 72 3888-291-220-00 67 10
3881-742-011-00 |219 1 3881-835-210-10 [229 36 3888-291-240-00 67 17
3881-742-012-00 |219 2 3881-835-230-00 [229 34 3888-291-241-00 67 22
3881-742-013-00 |219 5 3881-835-240-00 [229 68 3888-310-300-00 72 2




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3888-331-007-00 76 5 3888-575-280-20 |178 21 3891-211-260-00 29
3888-331-210-00 76 1 3888-703-001-00 [204 33 3891-211-300-00 29 3
3888-340-013-00 |207 5 3888-726-001-00 |212 7 3891-222-011-00 36 39
3888-340-310-00 |207 3 212 15 3891-232-003-00 37 25
3888-402-001-00 97 21 3888-726-200-00 |212 6 39 7

244 18 212 14 3891-281-210-01 64 12

3888-402-003-00 97 14 3888-834-001-00 |228 1 3891-310-004-00 72 6
244 11 3888-834-002-00 |228 22 3891-310-006-00 72 3

3888-402-006-00 97 24 3888-834-004-00 |228 2 3891-310-252-00 72 20
244 21 3888-834-005-00 |228 32 72 22

3888-402-007-00 65 36 3888-835-001-00 |229 9 3891-311-260-00 73 3
244 30 3888-835-002-11 [229 17 73 21

3888-402-008-00 97 19 3888-835-003-00 |229 1 3891-351-210-00 85 6
244 16 3888-835-009-00 [229 22 3891-351-212-00 85 7

3888-402-012-00 97 13 3888-835-260-00 | 229 8 3891-354-003-00 88 8
244 10 3888-838-003-00 | 231 7 3891-485-001-00 |141 19

3888-402-013-00 97 18 3888-838-260-01 [231 14 3891-485-200-00 |141 17
244 15 3888-903-061-00 |238 3891-485-300-00 |141 21

3888-402-014-00 97 17 3888-903-062-00 |238 3891-571-001-10 |175 1
244 14 3888-903-063-00 |238 3891-571-002-00 |175 4

3888-402-016-00 97 22 3890-302-001-00 71 4 3891-572-001-00 |176 1
97 25 71 11 3891-572-002-00 |176 3

97 29 3890-302-002-00 71 24 3891-604-221-00 |186 9

244 19 71 32 3891-632-001-00 [197 14

244 22 3890-311-011-00 73 15 3891-710-218-00 |204 5

244 26 3890-340-290-00 83 74 3891-710-240-02 |204 15

3888-402-017-00 97 28 3890-560-001-01 |172 15 3891-710-380-02 [204 20
244 25 3890-630-003-00 |188 10 3891-841-300-00 |175 3

3888-402-240-10 97 15 188 12 176 2
244 12 188 14 233 12

3888-402-250-00 97 20 188 16 233 21
244 17 188 38 3894-133-250-00 11 18

3888-402-260-00 97 27 188 45 3894-140-001-00 13 39
244 24 3890-720-001-00 |208 12 3894-140-011-00 13 47

3888-402-280-00 97 5 3890-723-002-00 |211 42 3894-841-300-00 |231 2
244 2 3890-830-360-01 [231 26 233 2

3888-402-300-00 |244 1 3890-903-017-00 |228 34 233 4
3888-463-003-00 65 19 237 1 3895-302-250-00 71 31
65 25 237 2 3895-581-013-00 |180 31

3888-571-002-00 |175 2 237 3 3895-727-240-11 | 213 5
3888-575-007-00 |178 28 237 4 3896-590-500-00 |172 5
3888-575-220-10 |178 30 237 5 3897-303-003-00 83 84
3888-575-260-20 178 19 237 6 3897-310-004-00 72 5
3888-575-261-00 |178 20 237 7 3897-310-006-00 72 12
178 22 237 8 3897-311-001-00 73 10

443



444

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3897-311-004-00 73 13 J061-116-025-00 70 2 J062-081-087-00 181 10
3897-705-001-00 48 5 72 59 181 15
4101-102-038-00 15 7 74 27 181 18

102 40 74 30 181 24

103 4 74 32 181 29

155 12 74 34 181 34

191 4 85 5 181 37

211 34 85 11 181 42

4106-101-003-00 |189 49 85 15 181 45
4106-102-026-00 |152 27 85 17 181 50
158 19 85 22 181 55

4131-103-004-00 |207 11 86 33 182 6
4319-312-003-00 75 6 86 36 182 14
4325-131-004-00 |226 38 86 38 182 23
4512-106-005-00 | 142 2 86 42 182 28
6213-721-015-00 48 56 89 10 J062-111-120-00 |179 20
6221-408-009-00 75 21 89 17 179 23
7809-401-009-00 230 3 90 1 179 27
7830-602-003-00 |161 6 92 18 179 30
7947-901-005-10 239 21 J061-120-032-00 84 6 179 33
7955-201-026-00 1 8 91 10 179 36
163 12 J061-125-040-00 88 9 179 40

167 4 91 4 179 44

169 14 91 8 179 52

199 26 J061-132-050-00 72 13 179 55

226 52 J061-242-050-00 75 8 179 58

7957-405-003-00 |229 145 75 10 179 61
7957-501-004-00 110 7 J061-249-060-00 75 11 182 3
215 6 J061-254-065-00 76 26 182 11

7976-406-007-00 |128 7 J061-279-090-00 76 14 182 20
8561-101-290-00 56 30 76 25 J062-126-134-00 73 4
8595-201-009-00 [193 24 J062-081-087-00 |180 2 73 11
8835-703-001-00 |207 8 180 8 73 23
8844-535-300-00 56 24 180 11 J062-138-148-00 89 5
J061-108-016-00 73 12 180 15 J062-147-159-00 75 26
73 14 180 21 K116-005-104-00 | 16 48

73 16 180 24 K182-005-002-00 | 87 3

73 18 180 32 K182-006-002-00 | 94 3

73 20 180 39 K182-036-002-00 | 94 4

73 22 180 44 K182-036-003-00 | 94 5

75 13 180 50 K182-040-303-00 |245 3

75 15 180 55 K182-062-002-00 | 87 5

J061-112-022-00 47 52 180 61 K182-062-003-00 | 87 4
47 55 181 2 K182-073-000-00 | 94 1

48 54 181 5 K182-073-001-00 | 94 2




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
K182-117-000-00 | 87 1 K200-292-400-00 |247 84 V120-266-001-20 | 66 22
K182-117-001-00 | 87 2 K211-001-008-00 |247 26 V120-268-002-00 | 225 7
K185-021-202-00 |245 8 247 41 V120-364-000-80 | 62 41

246 8 K211-003-002-00 | 66 14 V120-364-001-00 | 65 35
K185-021-203-00 | 245 9 66 41 244 29

246 9 K211-004-013-00 | 93 14 V120-364-001-20 | 63 3
K185-033-001-00 |245 2 K211-066-103-00 |247 7 63
K185-033-002-00 | 245 4 K220-007-000-00 |247 77 64 14
K185-033-200-00 |245 1 K233-009-000-10 |247 3 65 30
K185-033-300-00 | 245 7 K250-076-000-10 |247 8 66 20
K185-060-000-00 | 93 13 K270-001-003-10 |247 65 66 33
K185-095-001-00 |246 2 K273-002-003-00 [247 72 V120-364-001-60 | 32 5
K185-095-002-00 |246 1 K274-001-000-00 |247 70 32 21
K185-095-003-00 |246 4 K274-001-100-00 |247 71 64 26
K185-095-200-00 |246 7 K274-001-200-00 |247 74 64 42
K185-108-000-00 | 93 1 K274-001-300-00 |247 68 65 5
K190-009-003-10 | 92 5 247 75 66 3
K190-030-000-20 | 92 1 K274-003-000-00 |247 63 66 7
K190-030-004-00 | 92 4 K274-003-100-00 |247 64 V120-364-002-50 | 65 21
K190-030-100-10 | 92 6 K274-003-200-00 |247 67 V120-364-003-00 | 65 18
K200-003-002-00 | 86 23 K275-005-001-00 |247 36 65 24
K200-086-002-00 |247 14 K290-001-001-00 |247 23 66 24
K200-096-202-00 |247 66 K290-001-002-00 |247 24 V120-365-002-00 | 45 3

247 73 K290-001-003-00 |247 25 68
K200-119-104-10 247 85 K290-005-000-00 |247 21 V120-366-001-60 | 33 36
K200-124-106-00 |247 54 P112-521-200-10 8 19 182 17
K200-124-110-20 |247 11 86 7 231 20
K200-148-204-00 |247 38 P113-602-009-00 37 18 V120-368-001-60 |183 66
K200-148-210-00 247 39 P121-541-220-00 88 11 V120-368-002-00 198 29
K200-148-220-00 |247 40 P601-131-003-00 72 16 V120-375-001-20 | 32 25
K200-189-101-00 |247 79 P601-511-340-10 88 16 V120-375-002-00 | 41 65
K200-261-000-00 |247 20 88 19 43 38
K200-261-001-00 |247 28 V111-163-000-80 | 66 17 V120-376-002-50 | 37 29
K200-261-002-00 |247 29 V111-166-001-60 59 8 44 42
K200-287-000-20 |247 49 V111-166-003-50 | 41 38 V120-376-003-00 | 41 59
K200-292-000-30 | 86 2 43 32 V180-446-000-80 | 26 3
K200-292-001-00 |247 60 V111-168-002-50 (218 12 V195-164-008-30 | 47 46
K200-292-100-00 |247 1 V111-174-002-00 | 45 36 V195-164-008-40 210 7
K200-292-101-00 |247 2 V111-175-001-00 | 47 19 218 18
K200-292-200-10 |247 34 V111-175-001-60 | 47 33 218 26
K200-292-203-00 |247 37 V111-176-001-60 59 6 218 32
K200-292-210-10 247 35 V111-705-002-50 | 67 20 219 41
K200-292-300-00 247 61 V111-708-001-60 |195 19 V200-260-501-60 |102 30
K200-292-301-00 247 62 V112-166-002-00 |229 143 171 7
K200-292-400-00 |247 43 V112-168-002-00 |138 7 V200-260-502-50 |229 101

445



446

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V200-260-601-20 207 10 V201-361-203-00 | 16 12 V210-360-601-20 | 24 21
V200-260-601-60 | 45 21 16 18 24 25
V200-260-602-00 |141 24 71 29 47 10
V200-360-601-60 |166 23 71 37 56 5
V200-360-603-00 |114 12 228 29 62 5

117 12 229 28 74 14

188 37 229 73 77 11

V200-360-605-50 | 62 37 230 9 80 11
114 11 V201-361-203-50 13 22 80 21

117 11 165 3 80 24

V200-360-608-00 | 62 28 165 7 207 41
V201-260-802-00 15 9 228 3 V210-360-601-60 | 25 4
V201-260-804-00 | 30 8 V201-361-204-00 |228 4 25 27
V201-260-807-00 197 16 V201-361-204-50 | 33 11 25 83
217 34 V201-361-205-50 | 138 2 25 86

V201-260-808-50 | 74 18 V201-361-206-50 | 20 37 35 5
V201-260-809-50 | 73 6 V201-361-214-00 16 8 35 7
V201-260-814-00 207 48 16 13 36 20
207 63 V201-361-403-5B | 16 26 39 19

V201-261-005-50 | 88 5 16 29 42 1
V201-261-006-00 | 88 6 V201-361-404-5B | 17 39 46 11
V201-261-403-00 16 37 V201-370-802-50 | 41 10 46 12
V201-270-804-50 | 57 8 V201-460-802-0B | 17 43 47 63
V201-360-803-00 |207 61 83 50 47 68
V201-360-803-50 | 208 4 87 8 48 51
V201-360-805-0B 3 9 93 9 57 4
V201-360-805-50 |102 39 93 17 57 6
103 2 V201-460-805-00 | 31 5 60 2

V201-360-808-00 | 48 16 V201-461-002-5B | 17 15 61 2
V201-360-809-50 |208 2 17 23 66 30
V201-360-810-00 |247 51 V201-461-003-00 10 75 28
V201-360-815-00 1 5 V201-461-003-0B | 17 80 12
V201-361-002-0B | 17 33 V201-461-203-00 16 35 86 28
17 47 V201-461-203-50 16 32 89 19

202 18 188 28 179 8

V201-361-002-50 |119 42 188 29 190 7
V201-361-002-56B 228 35 V201-461-203-56B | 18 19 207 68
V201-361-006-50 12 3 V203-361-603-0B | 20 22 229 132
V201-361-007-00 | 83 37 V210-260-601-20 207 12 229 135
V201-361-010-00 | 78 4 V210-260-601-60 | 68 6 V210-360-602-00 | 44 26
V201-361-012-00 78 5 228 20 47 75
V201-361-202-50 13 10 249 8 52 16
16 4 V210-260-603-00 | 47 6 64 4

V201-361-203-00 1 15 V210-360-601-00 |179 13 V210-360-602-50 | 47 82
16 3 179 17 48 45




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V210-360-603-00 | 27 7 V211-360-801-20 13 43 V211-360-801-60 | 89 2
48 31 72 34 89 12

48 41 191 12 91 6

V210-360-603-50 | 48 44 V211-360-801-60 | 23 2 91 12
48 49 24 27 94 17

V210-360-604-50 | 62 25 25 49 183 15
V210-360-605-00 | 28 2 25 68 183 27
29 6 25 173 183 37

34 2 25 88 183 45

83 72 26 16 183 48

213 4 33 19 183 51

V210-560-601-20 | 105 18 47 b7 183 69
106 18 47 74 184 3

107 18 48 20 184 12

108 18 48 34 187 3

109 18 52 14 187 7

V210-660-601-60 8 12 62 3 187 10
102 24 62 12 187 15

138 16 64 13 187 17

144 15 72 31 187 24

180 5 72 35 188 59

180 36 72 40 188 61

181 13 72 43 194 2

181 27 72 45 195 4

181 40 72 48 197 3

181 48 72 52 197 7

182 26 72 54 197 11

214 3 72 56 197 23

216 3 75 19 198 28

V210-660-602-00 |178 24 75 33 207 39
229 60 75 36 207 66

V210-660-602-50 | 44 31 75 45 207 79
V210-660-603-50 |211 18 75 48 207 81
V210-660-605-00 | 24 23 76 11 207 83
V211-260-801-60 | 27 18 76 23 209 18
74 9 77 14 211 14

229 53 80 6 212 2

V211-260-802-00 74 36 80 8 212 10
219 17 80 31 219 43

229 112 81 2 222 7

V211-260-803-00 | 193 5 83 44 225 2
V211-260-805-00 | 85 3 83 86 225 24
V211-260-806-50 | 69 12 83 89 225 34
155 4 86 29 225 36

V211-260-807-00 | 152 4 86 43 225 38

447



448

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-360-801-60 (225 45 V211-360-802-00 | 185 3 V211-360-802-00 |222 3
231 16 185 6 222 14
232 11 187 5 224 9
232 14 187 20 224 10
232 19 187 22 224 12
232 22 190 2 225 40
V211-360-802-00 1 20 190 18 225 52
11 13 193 3 225 73
16 22 195 2 226 4
16 51 195 6 226 31
16 55 195 9 228 21
16 57 195 12 229 125
26 2 195 16 229 147
27 5 198 2 230 2
28 6 198 6 232 15
29 2 198 8 233 23
30 3 198 12 233 26
32 9 198 14 233 35
33 7 198 17 V211-360-802-50 | 25 90
33 13 198 20 47 5
35 4 198 22 60 4
36 32 198 27 69 10
48 14 198 33 80 27
53 4 207 32 204 44
64 20 207 43 210 22
64 36 207 45 219 30
69 25 207 50 229 21
73 9 209 16 229 113
75 29 210 14 229 137
75 b4 210 20 V211-360-803-00 (207 15
76 3 211 2 229 23
77 5 212 32 V211-360-803-50 5 19
78 14 218 6 207 16
78 16 218 9 V211-360-804-00 | 83 12
80 29 218 23 V211-360-805-00 (217 27
83 91 219 10 V211-361-002-00 12 15
85 9 219 21 13 30
172 14 219 29 195 13
183 11 219 32 197 13
183 13 219 34 198 18
183 18 219 45 198 25
183 20 220 33 V211-361-002-50 |198 24
183 42 220 36 V211-361-003-50 (228 23
184 15 221 35 V211-361-203-00 |205 11
184 24 221 38 V211-370-801-60 | 37 7




449

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-370-801-60 | 37 23 V211-561-003-00 | 167 3 V211-660-802-00 13 9
V211-370-802-00 | 57 11 167 28 13 15
V211-560-801-60 | 64 18 V211-561-003-50 204 13 13 45

136 4 V211-660-801-60 13 20 15 3
138 10 13 25 24 17
141 18 13 48 25 16
168 47 21 16 77 23
171 8 100 18 78 18
V211-560-802-00 |114 2 105 15 80 2
114 15 106 15 95 4
115 2 107 15 96 2
115 8 108 15 96 4
115 11 109 15 98 4
116 2 112 2 100 6
116 10 113 4 102 31
117 2 115 31 112
117 15 118 4 113 2
118 6 118 7 113 8
118 9 118 10 119 45
118 15 118 13 120 2
135 6 120 30 120 16
141 2 121 28 121 41
146 21 121 55 121 59
152 16 121 72 121 67
164 4 122 28 121 70
165 20 123 33 122 32
168 6 127 14 122 34
169 13 128 16 123 2
191 3 131 10 123 19
V211-560-802-50 11 16 138 12 123 37
141 20 147 2 127 10
166 27 149 2 128 2
226 17 158 28 128 4
V211-560-803-00 | 101 9 159 6 128 18
V211-561-002-00 119 25 170 54 130 3
V211-561-002-50 71 2 171 14 135 10
71 9 174 2 135 19
71 16 180 19 136 2
71 21 180 30 136 10
167 44 192 7 138 14
225 54 229 64 141 16
V211-561-003-00 | 92 11 V211-660-802-00 10 26 146 7
95 2 10 28 149 28
97 2 12 2 151 2
98 2 12 17 152 2




450

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-660-802-00 | 152 6 V211-660-802-00 |221 15 V211-660-803-00 | 168 31
152 11 223 5 200 8
158 2 225 b7 200 13
158 25 226 45 216 11
159 2 226 49 217 22
159 16 229 19 220 3
159 18 233 28 220
161 20 V211-660-802-50 | 71 30 221 18
161 22 71 38 V211-660-803-50 8 3
161 24 77 20 64 6
169 2 113 7 118 16
169 5 115 21 169 37
169 8 119 46 170 21
170 52 121 68 200 29
171 3 122 35 V211-660-804-00 | 223 7
171 12 123 3 226 54
173 2 127 8 V211-660-804-50 120 10
173 7 128 14 121 11
173 9 136 6 121 35
175 9 141 15 122 11
175 13 144 2 123 13
176 8 151 13 V211-660-805-00 | 199 8
176 16 161 3 V211-661-002-00 13 46
177 5 166 3 13 51
178 31 169 9 16 53
185 9 170 16 25 17
189 6 170 56 144 7
189 53 189 7 165 22
189 58 189 54 206 12
191 16 199 23 V211-661-002-50 14 15
192 2 199 35 24 2
192 6 202 15 76 21
193 32 209 13 78 10
194 4 214 7 80 3
194 6 216 10 118 3
200 30 217 13 118 12
202 14 217 14 121 58
206 11 217 16 122 31
209 24 220 24 123 36
209 30 226 2 168 3
214 24 226 56 199 44
216 6 227 13 211 3
217 38 V211-660-803-00 | 83 2 230 13
217 40 102 8 V211-661-003-00 | 168
221 13 131 8 172 3




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V211-661-003-00 199 22 V304-260-008-00 | 30 27 V304-260-010-00 | 64 50
211 12 30 29 120 13

225 22 31 7 121 14

229 26 36 16 121 38

230 12 36 48 122 14

V211-661-003-50 78 8 48 11 123 16
121 2 48 29 139 12

122 2 49 13 142 5

209 28 69 16 142 12

V211-661-004-50 | 97 4 72 24 183 25
V220-540-400-80 | 97 10 83 42 183 35
244 7 83 82 189 35

V220-540-501-20 74 23 100 14 189 43
V220-540-504-50 247 80 102 44 201 11
V220-540-507-50 |247 55 103 7 207 6
V220-540-601-20 | 97 8 111 7 212 23
244 5 126 9 215 5

V220-540-802-00 | 97 34 130 15 216 19
188 34 134 7 223 11

V231-360-801-20 | 200 9 145 10 225 61
207 17 149 45 V304-260-012-00 5 17

226 5 170 50 30 34

V231-360-808-00 207 65 171 17 33 12
V231-361-202-00 220 18 176 11 37 11
221 31 185 12 141 29

V301-260-003-00 | 66 16 185 28 162 4
V301-260-004-00 | 66 26 192 12 170 13
V301-260-006-00 | 45 12 197 18 170 40
68 4 200 16 188 57

83 173 201 22 190 16

105 6 201 41 200 6

106 6 201 50 201 30

107 6 207 62 202 26

108 6 231 23 208 24

109 6 248 21 209 22

114 14 V304-260-010-00 10 23 214 22

117 14 14 4 217 19

188 5 14 9 217 29

207 9 14 13 220 30

V304-260-008-00 3 10 31 12 221 9
15 11 31 16 227 6

26 18 33 20 227 10

27 21 36 26 228 27

30 10 36 36 V304-260-014-00 | 30 13

30 22 64 34 V304-260-016-00 10 15

451



452

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V304-260-016-00 | 19 12 V341-120-008-00 | 41 25 V360-260-006-00 180 37
20 35 41 48 180 42

199 5 41 79 180 47

V304-260-020-00 10 8 43 6 180 53
21 12 102 47 180 58

202 10 V341-120-012-00 |189 18 180 64
V304-460-008-00 (229 96 V350-160-004-00 (236 11 181 8
V304-460-010-00 139 19 V360-260-004-00 | 72 4 181 22
141 13 V360-260-005-00 | 41 66 181 32

167 41 43 39 181 53

V304-460-012-00 16 34 45 4 181 58
48 4 57 19 182 18

83 31 66 37 210 3

83 35 69 34 219 37

V304-460-024-00 7 19 231 6 225 83
V305-260-008-00 18 5 233 6 229 99
170 31 V360-260-006-00 | 25 37 244 31

170 37 25 39 V360-260-012-00 |204 41

216 12 25 42 229 74

229 97 25 46 V361-260-006-00 | 24 22
V305-260-010-00 | 139 6 25 55 45 46
V305-260-012-00 |170 14 33 35 49 6
208 11 36 41 65 8
V305-260-014-00 | 30 14 45 16 65 33
V305-460-010-00 | 167 42 45 33 75 50
V334-260-010-00 | 45 48 47 30 105 5
217 8 47 94 105 19
V334-260-012-00 71 5 50 17 106 5
71 12 64 16 106 19

V334-260-016-00 |119 16 65 37 107 5
119 39 66 35 107 19

V334-460-016-00 | 20 14 68 3 108 5
V335-260-012-00 193 13 76 19 108 19
199 31 82 10 109 5

V335-260-014-00 199 18 82 12 109 19
V335-260-016-00 | 20 15 100 33 120 27
119 6 105 22 121 25

119 9 106 22 121 52

119 40 107 22 121 64

207 76 108 22 122 25

229 95 109 22 123 30
V340-120-006-00 | 24 8 112 6 149 26
65 3 159 10 161 15

189 11 180 6 161 17

V341-120-008-00 | 41 17 180 28 161 27




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V361-260-006-00 | 168 8 V362-260-008-00 | 100 7 V362-260-008-00 189 17
183 33 100 32 198 3
183 39 102 46 198 4
186 14 102 54 198 9
188 18 105 2 198 31
190 4 105 10 201 61
190 10 105 12 206 7
191 7 106 2 207 59
191 10 106 10 208 5
218 21 106 12 210 9
219 28 107 2 213 6
219 47 107 10 218 7
219 53 107 12 218 10
225 30 108 2 218 13
225 47 108 10 218 29
231 13 108 12 218 35
233 9 109 2 219 19
233 37 109 10 221 16
V362-260-008-00 16 24 109 12 225 15
23 15 110 5 225 17
25 63 112 4 225 28
25 80 112 11 225 49
27 24 120 23 229 62
28 4 121 21 229 138
29 5 121 48 232 10
29 13 122 21 232 23
32 29 123 26 V363-260-008-00 | 26 6
34 4 130 21 26 8
44 29 138 5 26 10
48 18 138 8 48 10
56 28 149 47 56 9
60 6 152 7 72 23
62 10 152 10 72 27
62 15 152 13 72 30
69 15 155 2 72 38
74 11 155 8 72 50
75 37 158 5 80 17
75 52 158 16 80 34
77 15 159 19 82 7
78 19 170 57 83 170
80 32 184 21 97 16
83 175 184 27 97 35
91 2 186 10 142 14
95 5 188 21 161 12
98 5 188 24 171 20

453



454

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V363-260-008-00 175 14 V363-260-008-00 219 50 V401-160-006-00 | 62 39
175 16 220 4 97 9
176 14 220 25 97 23
176 17 221 19 97 26
183 7 225 9 97 30
183 9 225 12 188 4
183 16 225 32 188 8
183 41 225 42 189 12
183 47 225 81 244 6
183 50 229 47 244 20
183 64 232 7 244 23
184 4 232 13 244 27
184 10 233 17 V401-160-008-00 1 7
184 13 233 29 3 11
184 22 233 32 15 10
184 30 233 34 17 44
185 4 233 39 27 20
185 11 234 2 30 26
185 17 244 13 41 16
186 5 V363-260-010-00 | 36 2 41 24
187 2 192 3 41 47
187 13 199 9 41 78
187 18 204 21 43 8
187 25 204 34 43 20
189 52 209 9 44 28
189 56 211 7 48 17
191 2 211 23 49 14
191 14 226 47 73 7
191 18 V401-160-004-00 | 66 25 74 19
192 9 97 11 83 51
192 11 244 8 87 9
194 7 V401-160-005-00 | 43 17 93 10
195 10 44 8 93 18
197 9 74 24 97 33
197 19 102 29 170 30
202 16 171 6 170 36
204 51 212 8 185 27
210 23 212 16 188 35
211 17 229 102 200 15
211 36 V401-160-006-00 | 24 7 207 49
211 43 41 40 207 64
212 31 41 75 217 35
213 9 43 34 221 4
214 18 45 22 224 4
217 23 62 29 230 4




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V401-160-008-00 |247 50 V401-160-012-00 16 5 V401-160-014-00 16 39
248 20 16 9 17 40
V401-160-010-00 10 3 16 14 199 19
12 5 16 19 V401-160-016-00 10 14
13 32 16 33 11 11
14 3 16 36 119 17
14 12 18 20 119 38
17 8 20 38 199 4
17 16 48 3 V401-160-020-00 10 7
17 24 71 6 21 11
17 34 71 13 202 9
17 48 71 28 V401-160-024-00 7 18
31 15 71 36 V401-170-008-00 | 41 11
33 22 83 30 57 10
36 28 83 34 V401-700-008-00 195 20
36 38 138 3 V402-160-016-00 19 11
78 6 162 3 20 13
83 38 165 4 20 21
88 7 165 8 20 34
119 43 170 12 V411-260-005-00 74 25
120 12 188 30 V411-260-006-00 | 24 6
121 13 188 56 29 8
121 37 189 19 41 39
122 13 193 12 41 60
123 15 199 30 41 74
139 5 200 5 43 33
139 18 201 29 45 23
167 10 202 25 62 38
173 4 208 10 100 26
189 34 208 23 114 13
189 42 214 21 117 13
202 20 217 20 189 13
212 22 217 30 212 27
216 18 220 29 V411-260-008-00 1 6
217 9 221 8 3 12
223 10 227 5 11 21
225 62 227 9 15 12
228 36 228 5 24 14
V401-160-012-00 1 16 228 26 33 28
7 9 228 30 34 5

7 13 229 29 36 15
13 3 230 11 36 17
13 11 V401-160-014-00 13 28 36 23
13 17 16 27 36 43
13 23 16 30 36 46

455



456

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V411-260-008-00 | 36 50 V411-260-010-00 | 71 22 V411-260-012-00 | 140 15
41 23 78 7 141 30
41 46 82 16 146 16
43 7 83 178 152 19
64 29 100 29 158 8
64 45 102 37 188 31
69 13 102 50 189 20
73 8 127 3 190 15
74 20 131 2 201 28
83 67 131 5 205 8
97 32 135 3 211 40
102 41 139 4 225 76
102 43 141 12 227 8
103 3 142 4 228 25
103 6 142 11 229 82
121 61 144 11 230 10
170 32 173 5 V411-260-014-00 11 7
170 38 189 33 16 38
185 26 189 41 30 12
189 47 197 20 30 18
189 60 202 19 33 4
189 63 212 21 36 9
197 17 213 10 83 58
200 14 214 10 83 62
208 3 215 4 94 8
212 18 216 17 94 11
212 25 225 63 100 21
216 13 228 37 100 24
217 36 229 130 130 11
231 22 234 5 145 2
248 19 V411-260-012-00 11 20 201 37
V411-260-010-00 10 22 13 18 204 30
12 4 16 6 205 5
14 2 16 10 206
26 19 16 15 207 53
27 13 16 20 213 12
30 31 18 21 V411-260-016-00 10 13
32 14 30 35 11 10
33 21 37 9 19 13
36 27 48 2 27 9
36 37 64 23 100 3
45 49 64 39 119
71 3 71 7 119 18
71 10 71 14 141 9
71 17 83 33 146 11




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V411-260-016-00 |210 11 V500-163-002-50 | 36 10 V600-110-620-20 168 25
225 68 94 9 207 24

229 86 94 12 226 22

V411-260-020-00 10 6 128 12 V600-110-620-30 |163 8
V411-270-008-00 | 37 24 130 12 207 26
57 9 131 3 226 58

V411-700-008-00 |195 21 140 16 226 63
V422-160-008-00 | 42 4 145 3 V600-110-620-40 |167 31
V500-162-001-20 |100 27 172 11 193 23
V500-162-501-50 11 22 213 13 226 25
29 9 225 69 226 64

33 29 V500-163-003-00 | 93 20 V600-110-620-50 8 7

36 24 102 7 9 5

36 51 197 21 20 7

64 31 V500-164-002-00 | 205 9 83 4

64 47 V500-164-002-50 | 205 6 V600-110-620-60 19 3

83 68 V500-164-003-00 | 229 122 V600-110-630-30 |163 2

V500-162-502-00 | 24 15 V522-100-801-60 199 24 193 19
212 19 V522-100-801-80 | 88 4 V600-110-630-40 |167 14

212 26 V523-100-601-60 |247 53 226 12

V500-162-502-50 | 27 4 V523-100-801-60 1 3 V600-110-630-60 2 3
V500-163-001-50 | 36 18 V523-100-801-80 | 165 2 9 8
36 44 165 6 V600-110-631-00 199 34

82 17 167 2 V600-130-620-20 | 220 9

189 48 167 8 221 22

234 6 167 36 V600-130-620-40 | 220 7

V500-163-002-00 | 36 47 168 2 221 20
64 24 168 32 V600-150-600-00 |170 18

64 40 V560-160-006-00 82 19 170 26

100 22 V560-160-008-00 | 34 6 V600-150-600-10 149 34

100 25 189 61 149 40

100 30 189 64 V600-150-600-20 | 149 5

102 38 225 66 226 34

102 51 225 79 V600-150-600-30 | 130 5

102 58 V560-160-010-00 35 12 166 14

141 31 213 11 168 15

144 12 V560-160-014-00 |140 17 201 2

146 17 V580-140-402-00 207 70 V600-150-600-40 12 7

161 10 V580-140-402-50 | 102 22 83 8

210 12 V580-140-603-20 190 13 115 25

210 18 V580-140-604-00 37 13 116 15

219 15 V600-110-600-40 | 83 7 V600-150-600-50 10 11

225 77 V600-110-600-50 |207 21 169 34

V500-163-002-50 | 30 19 226 60 V600-150-600-60 |170 22
30 32 V600-110-600-60 |168 26 170 42

457



458

Numerical Index 3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V600-150-600-60 (214 15 V600-150-620-30 |169 32 V600-150-630-40 |168 34
V600-150-601-00 | 170 4 201 6 168 42
V600-150-601-60 | 83 46 201 55 228 13
V600-150-620-00 207 78 208 15 229 4
V600-150-620-10 | 102 5 208 21 229 13

102 13 214 4 V600-150-630-50 | 199 42
204 10 216 5 202 3
V600-150-620-20 | 83 23 216 8 V682-200-001-20 3 5
114 4 223 3 33 9
115 4 229 114 V704-140-010-00 | 32 15
116 4 V600-150-620-40 11 5 83 79
117 4 165 10 102 17
119 34 166 7 229 131
126 14 193 18 V704-140-012-00 | 114 6
130 17 193 28 114 8
134 13 201 15 114 17
141 5 204 17 115 6
141 7 220 22 115 19
145 5 221 11 115 27
151 5 222 9 116 6
164 2 224 5 116 8
166 29 227 2 116 12
169 21 V600-150-620-60 |166 10 117 6
183 53 V600-150-630-10 |139 14 117 8
201 44 209 5 117 17
204 27 V600-150-630-20 |114 19 149 36
204 36 115 13 149 42
211 6 115 24 151 9
211 31 116 14 154 2
218 2 117 19 204 12
226 41 149 30 229 45
V600-150-620-30 114 20 V600-150-630-30 | 119 2 229 119
115 14 166 31 V704-140-014-00 163 10
117 20 167 15 167 26
120 4 167 20 168 23
121 4 167 30 168 45
122 4 168 41 169 25
123 7 169 22 V704-140-015-00 11 8
141 4 202 22 13 35
149 17 228 9 13 40
164 9 229 55 33 5
166 4 V600-150-630-40 10 17 48 24
166 17 12 11 48 26
167 22 119 21 83 25
168 17 168 11 83 55




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V704-140-015-00 | 83 59 V704-140-017-00 | 130 9 V705-140-028-00 149 35
83 63 134 3 149 41
83 65 149 21 V705-140-032-00 | 92 8
110 2 152 29 149 6
111 5 158 21 204 11
111 12 164 7 226 36
119 35 165 13 V705-140-035-00 2 6
126 12 166 12 83 24
126 17 168 37 119 32
130 19 168 39 126 15
134 11 193 22 130 6
134 15 200 21 130 18
145 7 201 4 134 14
146 4 201 8 141 8
149 4 201 57 145 6
149 32 211 9 151 6
164 13 220 17 164 3
166 16 221 30 183 54
166 19 223 4 201 3
170 47 228 16 201 45
171 10 229 6 204 28
183 55 229 15 204 37
184 9 229 56 211 32
184 20 229 87 220 10
201 19 229 117 221 23
201 26 V704-140-018-00 8 11 226 23
201 35 V704-140-020-00 10 19 226 43
201 38 11 4 V705-140-037-00 139 15
201 46 12 8 209 6
204 29 12 13 V705-140-040-00 | 120 5
204 31 144 9 121 5
206 5 193 31 122 5
207 56 201 17 123 8
208 17 204 19 149 18
212 5 222 10 164 10
212 13 224 6 166 5
218 3 V704-140-022-00 207 54 166 20
220 15 V704-140-025-00 32 16 201 7
221 28 149 13 201 56
226 24 230 7 214 5
226 37 V704-140-028-00 71 25 216 9
226 42 71 33 229 115
V704-140-016-00 |226 11 V704-140-030-00 9 11 V705-140-042-00 12 9
V704-140-017-00 4 6 170 45 83 9
126 5 V704-140-032-00 9 3 115 29

459



460

Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V705-140-042-00 |116 17 V706-140-050-00 199 32 V720-102-401-20 220 19
149 31 209 2 221 32

207 29 V706-140-055-00 | 83 21 V720-102-401-40 3 7

V705-140-047-00 4 8 V706-140-060-00 |201 58 85 20
10 12 V706-140-065-00 | 126 7 86 8

11 6 134 9 169 27

20 24 V706-140-070-00 |201 47 V720-102-401-60 |115 17

119 3 V706-140-075-00 |163 14 168 20

163 3 V706-140-080-00 | 83 48 V720-102-401-80 |165 16

166 32 V707-140-055-00 | 168 27 V720-102-402-00 1 21

167 33 170 23 V720-103-502-80 | 81 24

169 23 170 43 V720-103-503-00 |227 11

169 38 V707-140-060-00 | 71 27 V720-103-505-00 |166 22

193 17 71 35 V720-111-900-60 247 56

193 25 V707-140-062-00 5 3 V720-111-900-70 |247 32

193 30 8 6 247 44

201 16 19 5 247 69

202 23 21 5 247 76

204 18 163 16 V720-111-900-90 (247 16

220 8 199 12 V720-111-901-00 |247 31

220 23 199 43 247 48

221 12 202 4 V720-112-401-10 | 86 6

221 21 253 6 86 10

222 12 V707-140-080-00 2 15 86 22

226 26 83 20 86 25

227 3 199 39 247 10

228 10 V707-140-090-00 1 14 V720-112-401-20 (247 27

229 58 V707-140-125-00 | 83 47 247 42

V705-140-052-00 8 9 V710-140-004-00 | 44 36 V720-112-401-40 247 30
9 6 V710-140-007-00 5 9 247 46

10 18 V710-140-008-00 |214 11 247 58

12 12 V710-140-010-00 | 157 2 247 81

119 23 V710-140-012-00 |228 11 V720-112-401-60 | 247 9

167 17 V720-101-900-80 1 10 247 13

168 13 74 7 247 45

168 35 83 15 V720-112-401-80 | 84 8

168 43 167 6 88 12

226 13 169 16 88 17

228 7 193 6 88 20

228 14 200 10 246 5

229 7 207 18 247 78

229 16 226 6 V720-112-402-00 | 247 5

V706-140-040-00 2 14 V720-101-900-90 | 64 22 247 17
7 4 64 38 247 22

V706-140-050-00 |111 2 V720-102-401-20 | 16 49 V720-112-402-20 247 12




Numerical Index

3401-097-100-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V721-103-102-50 | 85 V760-150-000-00 | 20 31
89 183 4
V721-103-105-00 | 207 228 33
V721-103-108-00 1 17 V762-150-000-00 18 7
88 3 229 10
V721-103-112-50 8 4 V763-150-000-00 | 20 16
V721-113-106-50 (245 10 V780-140-000-1T | 92 3
V721-113-107-50 (246 10 247 19
V721-113-108-00 |246 11 247 33
V723-102-002-90 | 92 7 247 47
V723-111-501-60 | 247 4 247 82
V723-111-502-00 | 245 5 V780-140-000-2T | 21 7
V742-120-350-60 |119 31 92 2
V742-128-400-50 119 20 247 18
V744-117-350-70 |168 16 247 83
V744-117-400-80 |168 14 V782-160-000-2T | 19 7
V744-120-300-70 5 13 V782-160-000-4T | 20 18
164 8 83 13
V744-120-350-70 |167 21 V783-160-600-70 86 11
200 23 V783-160-601-50 |247 15
226 65 V783-160-602-00 | 93 15
V744-120-400-80 |165 11 V783-160-602-50 86 26
V744-120-420-80 | 83 10 W201-260-806-00 | 30 9
V744-120-470-70 |167 34 W201-261-010-00 139 11
V744-125-400-70 4 7 W201-261-212-00 |209 21
207 22 W296-133-208-00 | 183 61
226 61 W296-204-006-90 | 82 3
V744-125-450-70 200 18 82 5
V744-125-450-80 8 8
83 5
V744-125-470-80 193 16
193 26
220 11
221 24
V744-130-420-80 |207 31
V744-130-470-80 169 39
226 28
V744-130-500-80 2 4
V744-130-520-80 (226 15
V744-135-550-80 2 11
168 29
V744-140-651-20 199 38
V760-150-000-00 13 5
16 42

16

46

461



462

Alpabetical Index YN53-097-571-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADJUSTER, BELT 18 43 BOLT, M10X50 10. 9T 6 30 BOLTM6X30PLATED 24 46
ADJUSTER, BRIDGE 4 21 BOLT, M10X95 10. 9T 6 3 24 65
ALTERNATOR, 12V-80A 18 1 BOLT, M6 17 30 BOLTM8X12PLATED 3 11
ARM ASSY, ROCKER 4 35 |BOLT,M6X20 17 19 10 47

4 39 |BOLT,M8X28 10.9T 24 15 11 47

ARMATURE ASSY 17 2 BOLT, M8X50 10.9 6 22 12 13
BAFFLE, BREATHER 4 53 BOLT, METAL CAP 1 6 12 24
BALLBEARING 2 22 BOLT, PIPE JOINT 5 19 13 30
BAND 23 21 6 17 | BOLTMS8X14PLATED 4 87
BAND CLIP 6 9 24 25 7 8
BAND, DPF 24 23 BOLT, PIPE JOINT M8 12 25 24 19
BAND, NYLON 23 1 16 24 24 40
BEARING 18 4 BOLT, PIPEJOINT 12 4 BOLTM8X16PLATED 2 5
18 7 12 15 2 11

BEARING ASSY, MAIN 1 29 | BOLT, ROD 9 29 4 88
BEARING ASSY, MAIN US 1 32 BOLT, SCV 14 5 13 58
BEARING ASSY, PIN 9 30 BOLT, THROUGH 17 18 16 22
BEARING ASSY, PIN US 9 33 BOLT, V-PULLEY 9 7 23 23
BEARING ASSY, THRUST 1 24 BOLT/M6X16 4 67 24 47
BEARING, BALL 17 23 | BOLT/M8X30 16 4 25 21
BEARING, THRUSTO. 250S 1 35 BOLT/M8X35 10 32 BOLTM8X20PLATED 2 6
BEARING/6205 2 21 11 32 4 83
BEND ASSY, EGR-C OUT 6 24 15 10 6 27
BEND, EGR COOLER OUT 6 25 BOLTM10X20PLATED 2 15 BOLTM8X25 18 44
BEND, EXHAUST 6 29 24 48 | BOLTMSX25PLATED 5 9
BEND, INTAKE 5 22 BOLTM10X25PLATED 6 37 5 27
BLOCK ASSY, ADJUSTER 18 39 13 34 13 39
BLOCK ASSY, CYLINDER 1 1 BOLTM10X30PLATED 4 89 BOLTM8X30, COLLARHD 3 16
BODY ASSY 25 5 BOLTM10X50PLATED 18 36 BOLTM8X40PLATED 2 19
BOLT 18 10 | BOLTM10X85PLATED 18 37 4 45
BOLT M 6X 40 PLATED 5 26 BOLTM12X30PLATED 17 31 BOLTM8X45PLATED 5 12
BOLT M 6X 60 PLATED 4 81 BOLTM6X10PLATED 7 17 10 16
BOLT M 8X 95 PLATED 5 13 BOLTM6X12PLATED 6 19 11 16
18 35 23 19 | BOLTM8X50PLATED 2 12

BOLT M 8X100 PLATED | 18 41 23 920 13 31
BOLT M10X 14 PLATED 1 39 BOLTM6X14PLATED 4 79 18 45
BOLT M10X 35 PLATED 17 34 4 99 BOLTM8X55PLATED 7 13
BOLT M10X 60 PLATED 6 42 7 19 10 33
BOLT M8X95 10.9T 6 31 17 36 11 33
BOLT, FLYWHEEL 9 11 | BOLTMBX16PLATED 5 91 | BOLTMS8X65PLATED 4 46
BOLT, HEAD 1 27 12 23 BOLTM8X70PLATED 2 20
BOLT, M 6X 65 PLATED 4 69 BOLTM6X20PLATED 5 8 BOLTM8X90PLATED 5 28
BOLT,M 8X 12 4 44 BOLTM6X22PLATED 10 23 BONNET ASSY, HEAD 4 50
BOLT, M10X30 10. 9T 24 4 11 23 BOOT, CAP TYPE 23 16
BOLT, M10X40 10. 9T 6 23 | BOLTMEX30PLATED 4 80 | BRACKET ASSY,FO FILT | 14 2




Alpabetical Index

YN53-097-571-00

Description Fig. Key Description Fig. Key Description Fig. Key
BRACKET, CONNECTOR 25 16 CLIP, HOSE 24 33 FLANGE 13 7
BRACKET, DPF-SCR A 24 21 CLIP, HOSE 14 6 16 FLANGE, OUTLET 24 13
BRACKET, DPF-SCR B 24 22 CLUTCH ASSY 17 22 FLOAT 25 12
BRACKET, HARNESS 4 86 CLUTCH ASSY, PINION 17 21 FLYWHEEL ASSY 9 12

93 17 | COIL ASSY, FIELD 17 5 | FRAME ASSY, DRIVE 18 6

23 18 CONNECTOR 4 76 FRAME, END, RR 18 11

BRACKET, STARTER 17 33 CONNECTOR, GLOW PLUG 4 102 GASKET 8 2
BRIDGE ASSY, VALVE 4 18 COOLER, EGR 6 21 10 26
BRUSH 17 12 | COOLER, FUEL 25 14 11 26
BRUSH ASSY, SUB 18 19 | COOLER, OIL 10 27 13 9
BRUSH, + 17 8 11 27 16 25
BUSH, CAMSHAFT 1 9 COTTER, 7 4 23 GASKET KIT, SCR SERVI | 24 53
BUSH, IDLE GEAR 7 22 COVER 17 9 GASKET, (NON-ASB. ) 5 25
BUSH, PISTON PIN 9 32 COVER ASSY, GEARS 2 16 GASKET, BONNET 4 59
CAMSHAFT ASSY 7 3 COVER ASSY, SM FILTE 24 57 GASKET, BONNET SPACER 4 73
CAP KIT, DM 24 62 COVER KIT, DUST 17 17 GASKET, COOLER 10 28
CAP KIT, SM CONNECTO 24 56 COVER, END, RR 18 12 11 28
CAP, LUB. OILSUPPLY 2 8 COVER, PUMP 2 13 GASKET, CW PUMP 13 8
4 49 | COVER, BEARING 18 5 | GASKET, CYL. HEAD 1 928

CASE ASSY,0IL COOLER | 10 17 | COVER,CR SUPPLY PUM 9 10 | GASKET, DPF 24 14
11 17 COVER, CW PUMP 13 6 GASKET, EGR COOLER 6 20

CASE ASSY, OIL SEAL 3 13 COVER, TERMINAL M 17 29 GASKET, EGR-V IN 6 40
CASE, DOC 24 9 COVER, THERMOSTAT 13 37 GASKET, EGR-V OUT 6 41
CASE, GEAR 2 1 CRANK SHAFT COMP 9 1 GASKET, EGR-V SPACER 5 7
17 14 | CUP, FUEL FILTER 95 9 | GASKET, EXH MANIFOLD 6 1

CASE, OIL COOLER 10 18 DCU ASSY, SERVICE YMR | 21 12 GASKET, INJECTOR 4 25
11 18 22 12 GASKET, MANIFOLD 5 1

CASE, SOOT FILTER 24 11 DIAPHRAGM, BREATHER 4 55 GASKET, SENSOR 6 18
CHECK VALVE ASSY 12 5 DIPSTICK, LUB. OIL 10 38 24 26
CIRCLIP34 9 95 11 38 | GASKET, THERMOSTAT 13 38
CLAMP 12.5 5 18 DOSING MODULE 24 42 GASKET, THERMOSTAT €O | 13 36
CLAMP 22 4 94 DPF ASSY 24 8 GASKET, THROTTLE 5 24
13 54 DRAINPLUGM22 3 2 GASKET, TURBINE OUT 6 32

CLAMP, 11 16 17 ECU ASSY, SERVICE YMR | 19 10 GASKET, WASHER 9 9
CLAMP, 15 16 9 20 10 | GASKET, WATER PUMP 13 1
CLAMP, A8X 6 5 15 ELBOW (PT3/8) 12 18 GASKET/EGR PIPE 6 35
6 13 ELBOW, PT3/8 13 14 GASKET10 12 12

CLAMP, HOSE 12 16 11 ELBOW, R3/8 13 16 GASKETS, ROUND 13 29
16 19 | ELEMENT 95 10 | GEAR ASSY, IDLE 710

CLAMP, 150-M8 93 99 | FILTE ASSY, FO 16 1 | GEAR ASSY, PUMP 7920
CLAMP, 16 25 20 FILTER KIT, SM 24 55 GEAR, CAMSHAFT 7 6
CLAMP, FUEL PIPE 15 12 FILTER, FUEL OIL 16 3 GEAR, CRANKSHAFT 9 3
15 13 FILTER, FUEL OIL PRE 25 4 GEAR, PUMP 7 16

CLAMP60 4 98 | FILTER/LO/80X100L 10 48 | GEAR, RING 9 14
CLIP, HOSE 24 30 11 48 | GUIDE 4 75

463



464

Alpabetical Index

YN53-097-571-00

Description Fig. Key Description Fig. Key Description Fig. Key
GUIDE, DIPSTICK 10 37 JOINT ASSY, SM BACK 24 60 NUT, M10 SUS 6 6
11 37 JOINT ASSY, SM INLET 24 58 NUT, M14X1. 5 7 14

GUIDE, BRIDGE 4 22 JOINT ASSY, SM OUTLE 24 59 NUTM12 24 51
GUIDE, VALVE 4 104 | JOINT, BREATHER 4 60 24 68
GUIDE, VALVE (SUC 4 103 4 90 |NuTMe 10 25
HARNESS, WIRE 4 100 JOINT, D14 13 15 11 25
HARNESS, B 94FHTLONG 23 2 JOINT, HOSE 10 14 16 15 21
HARNESS, C 94CHTLONG 23 11 15 9 15 22
HARNESS, WIRE 4 74 JOINT, HOSE 14 14 15 NUTM8XP1. 0 4 20
HEAD ASSY, CYLINDER 4 9 | JOINT,R3/8 10 29 4 38
HOLDER ASSY, BRUSH 17 10 11 29 4 42
HOLDER ASSY, SUB 18 16 13 20 OIL PAN ASSY 3 1
18 17 | JOINTPT1/4 13 40 | O-RING 17 7

HOSE ASSY, BREATHER 4 91 KEY7X14 7 7 25 7
HOSE ASSY, EGR-C IN 13 44 9 6 25 11
HOSE ASSY, FUEL 16 5 LEVER SET, SHIFT 17 16 0-RING 1A G-85.0 2 14
16 10 LIFTER 4 82 0-RING 1A P-38.0 4 78

16 14 4 84 0-RING, G45 13 10

16 18 | LIFTER, DPF 24 16 | O-RING, P17.0 15 1

HOSE ASSY, OIL DRAIN 3 6 24 37 | O-RING, PRES SENSOR 4 64
HOSE ASSY, PRES EXH 6 14 LIFTER, ENGINE 24 2 0-RING, SCV 14 4
HOSE ASSY, PRESSURE 5 14 MANIFOLD ASSY, INTAKE 5 2 O-RING, TEMP SENSOR 4 97
5 16 MANIFOLD, EXHAUST 6 2 14 8

24 28 MANIFOLD, SUCTION 5 4 O0-RINGIAP-11.0 25 8

94 31 | METAL, THRUST 7 4 | O-RINGIAP-32.0 2 9

HOSE ASSY, WATER 13 52 NOZZLE 12 26 4 68
HOSE, COOLER OUT A 13 48 NUT 4 29 0-RING1AS-50. 0 14 17
HOSE, DRAIN 3 7 4 48 0-RING4DP-18. 0 12 22
HOSE, INTAKE 4 95 6 11 0-RINGP14 2 4
HOSE, OTL RETURN 12 921 6 33 | O0-RINGP20 9 3
HOSECLAMP22 3 9 6 38 10 22
3 10 8 4 10 41

HOSECLIP22 12 17 10 35 11 22
13 46 11 35 11 41

13 49 14 18 | PACKING 24 3

13 55 18 2 24 54

INJECTOR, CR DLC 15 2 18 14 25 1
INSULATION BUSH 18 25 18 26 PARALLELPIN 9 4
18 27 18 38 PARALLELPIN10X22 9 5

JOINT 4 61 18 42 | PARALLELPINSX16 9 9
5 3 24 20 3 12

13 43 24 49 17 32

16 26 24 50 | PIN, M6X10 4 170

JOINT ASSY, DM CW 24 61 24 66 | PIN, PISTON 9 94
JOINT ASSY, PUMP 13 17 24 @7 |PIPE 12 14




Alpabetical Index

YN53-097-571-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIPE ASSY, EGR 6 36 PUMP ASSY, OIL 10 SEAL, RING 18 22
PIPE ASSY, EXHAUST 6 12 11 18 23
PIPE ASSY, FUEL 15 15 PUMP, FUEL FEED 25 SEAL, VALVE STEM 4 17
PIPE ASSY, INJECTION 15 17 PUMP, SUPPLY MODULE 24 592 SEAL/0IL/D511/95X 3 15

15 18 | RAIL ASSY 15 3 | SEALING PLATE 24 43

15 19 REGULATOR ASSY 18 15 24 63

15 20 RELAY, CA TYPE C 25 2 SEALWASHER12S 5 20

PIPE ASSY, OIL INLET 10 42 RELAY, ISO 70A 25 15 13 42
11 49 RETAINER 4 26 SEALWASHER16S 10 21

PIPE ASSY, OIL T/C 12 2 4 48 11 21
PIPE ASSY, PRESSURE 24 27 12 3 SEALWASHER22S 3 5
24 35 12 20 SEALWASHERSS 12 16

PIPE ASSY, RETURN 16 23 16 8 16 27
PIPE, CW EGR-C OUT 13 57 RETAINER, SPRING 4 15 SENSOR 7 18
PIPE, OIL COOLER CASE | 10 19 | RETAINER/BEARING 17 15 17 35
11 19 RING ASSY, 0. 2508 9 37 SENSOR ASSY, LEVEL 25 13

PIPE, OIL RETURN T/C 12 19 ROD ASSY, CONNECTING 9 26 SENSOR, AIR TEMP 4 96
PIPE, SCR 24 41 ROD, PUSH 7 2 5 11
PISTON ASSY 9 16 | ROTOR ASSY 18 3 | SENSOR, EGR GAS TEMP 6 34
PISTON ASSY, 0.25 0S 9 35 |SCR ASSY 94 36 | SENSOR, EXH TEMP. 6 8
PISTON RING ASSY 9 18 SCREW 18 9 SENSOR, EXH. TEMP 24 5
PLATE 4 51 18 20 24 6
PLATE, BREATHER 4 57 18 29 SENSOR, NOX 24 44
PLATE, CENTER 4 56 SCREW KIR, HOLLOW IN 14 9 SENSOR, PRESSURE 4 63
PLATE, RETAINER 18 8 | SCREW KIR, HOLLOW OUT | 14 12 24 34
PLATE, TERMINAL 18 30 SCREW, Mb5X10 4 54 SENSOR, RAILPRESSURE 15 4
PLUG 1 5 SCREW, CORE SET 17 6 SENSOR, TEMP S/A 14 6
PLUG RO3 13 21 SCREW, HOLLOW IN 14 10 SENSOR, TEMPERATURE 13 41
PLUG, DEFLECTOR 10 20 SCREW, HOLLOW OUT 14 13 24 7
11 20 | SCREW,HOLLOW PRES L | 15 7 | SHAFT ASSY, ROCKER 4 30

PLUG, AIR VENT 25 6 SCREW, M4 17 20 SHAFT, PINION 17 24
PLUG, GLOW 4 101 SCREW, VALVE 4 37 SHAFT, ROCKER ARM 4 31
PLUG, PT1/4 13 3 4 41 SHAFT/IDLE GEAR 7 9
PLUG1/4 4 9 | SCREW, W/WASHER 18 21 | SLIDEBUSH 18 34
PLUG30 1 10 18 28 | SPACER 4 71
PLUG40 4 11 SCREW5X10, TAPPING 4 65 4 72
PLUG55 1 4 4 66 SPACER, BOLT 6 5
PLUGPT3/8, SCREW 1 12 4 77 SPACER, EGR VALVE 5 6
1 13 | SCREWM6X20 13 27 | SPACER, LIFTER 4 85

1 14 | SCREWMSX16 13 28 | SPRING 4 58

4 10 SEAL WASHER 1 38 18 18

PULLY 18 13 12 11 SPRING, PLATE 4 52
PULSAR 7 15 SEAL, D115/95XT11 4 1 SPRING, VALVE 4 14
PUMP ASSY 14 1 SEAL, OIL 2 18 SPRING/BRUSH 17 11
PUMP ASSY, CW 13 9 | SEAL, PIPE 15 11 | SPRINGPIN3X10 12 927




466

Alpabetical Index

YN53-097-571-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRINGPIN6X12 1 11 WASHER 18 24
STARTER ASSY 17 1 WASHER, HOLLOW SCREW 14 11
STAY ASSY, B 18 32 14 14
STAY, GENERATOR A 18 31 15 8
STAY, GENERATOR B 18 33 | WASHER, INJECTOR 4 928
STIFFENER, DPF A 24 17 WASHER, V-PULLEY 9 10
STIFFENER, DPF C 24 18 WASHER, WAVE 4 34
STOPPER SET, PINION 17 25 WASHER/12 24 45
STUD 4 27 24 64
STUD M 8X 40 PLATED | 10 34 | WRENCH, PRE-FILTER 25 19

11 34

STUD M8X30 PLATED 2 7
STUD, M10X22 6 28
STUD, EXH. MANIFOLD 6 4
STUD, LUB. OTLFILTER 10 39
11 39

STUD, M10X95 10. 9T 6 7
STUD/M6X20 PLATED 10 24
11 24

STUD/M6X25 PLATED 5 10
STUD/M8X22 8 3
STUD/M8X65 PLATED 4 47
STUDBOLT/M8X20 6 10
6 26

SUPPORT, ROCKER ARM 4 392
4 33

SWITCH, HYDRAULIC 12 1
SWITCH, MAGNETIC ASSY | 17 13
TAPPET 7 1
THERMOSTAT, 71C 13 35
THROTTLE BODY (INT 5 23
TOOL, FILTER WRENCH 25 18
TURBOCHARGER, RHF5 8 1
U-NUTM10 10 36
11 36

VALVE ASSY, SCV S/A 14 2
VALVE STEM SEAL 4 16
VALVE, EGR 6 39
VALVE, EXHAUST 4 13
VALVE, INTAKE 4 12
VALVE, PRES LIMIT S/A | 15 5
VALVE, REED 5 5
V-BELT, B46. 0 13 33
V-PULLEY, CRANKSHAFT 9 8

V-PULLEY, WATER PUMP

13

32




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
ACH SET |244 1 ARM 66 2 ARM/SENSOR 66 32
ACTUATOR 66 15 66 6 ARM/SHIFT COMP 8
ACTUATOR ASSY | 54 3 66 19 ARM/SHUFT/SUB  COMP 6
63 8 | ARM ASSY | 32 18 | ARM/STROKE/138 COMP | 64 21
63 14 | ARM CoMp | 83 74 64 37
63 18 204 15 ARM/SYNCHRO COMP | 170 28
ADAPTER 86 4 212 17 ARM/TENSION ASSY | 48 21
86 16 ARM, CYLINDER 17 41 ARM/TENSTON COMP | 149 37
ADAPTER ASSY | 84 7 | ARM, HST LEVER 30 11 201 42
88 11 | ARM,KNIFE 119 19 226 32
88 13 ARM, LIFT/SUB COMP 14 10 ARM/TENSION/A  COMP | 83 18
ADAPTER (1/4) RETURN 92 10 ARM, NARROW 102 45 ARM/TENSION/B  ASSY | 83 60
ADAPTER (90) ORIFICE 86 23 ARM, PITCHING/LH 18 9 ARM/TENSION/C  ASSY | 83 52
ADAPTER (LOW PRESS) 85 18 ARM, SENSOR 65 7 ARM/TENSION/CENTER 130 10
85 23 | ARM, TENSION 201 23 | ARM/TENSION/HST COMP | 10 9
ADAPTER, LOW PRESSURE | 84 4 ARM, TENSION, 100 201 32 ARM/TENSION/RAISE UP | 111
88 21 ARM, TENSTON/LH 126 6 ARM/TENSION/REA ASSY | 11
ADAPTER, ORIFICE 93 14 ARM, TENSION/RH 134 8 ARM/TENSION/S 201 51
ADAPTER/1/4-3/8 86 18 | ARM, WIPER/425 45 13 | ARM/TENSTON/SUPPLY | 145 1
ADAPTER/3/4-16UNF | 207 3 | ARM/140 ASSY | 204 23 | ARM/TENSION/SYNCHRO |170 41
ADAPTER/45DEG 93 2 ARM/150 ASSY | 201 1 ARM/TENSION/THRESHER | 12 6
93 3 ARM/85 ASSY | 207 51 ARM/WIRE COMP | 100 23
93 4 ARM/BRAKE COMP | 36 3 BACKMONITOR ASSY | 69 2
ADAPTER/45DEG/R1/4XM 8 2 ARM/CHANGE COMP | 31 1 BACKRESTCUSHION 26 13
ADAPTER/90/G1/2 ASSY | 88 16 | ARM/CLUTCH COMP | 928 3 | BAG 26 12
88 19 ARM/CLUTCH/LH ~ COMP 5 11 BALL, PILLOW/10/L 30 23
ADAPTER/90DEG/3/8 85 8 ARM/CLUTCH/RH 5 12 BALL, STEEL 3 5
ADAPTER/90DEG/PUMP 86 20 ARM/CONTROL COMP | 36 35 33 9
94 6 | ARM/CRANK ASSY | 83 56 251 12
ADAPTER/G1/4BM1 ASSY | 86 921 | ARM/EJECTOR COMP | 209 3 | BALL/STEEL 47 91
ADAPTER/G1/4BM14ASSY | 86 3 ARM/LIFT/REAR/SUB 14 5 BAND 16 58
ADJUSTER, SEAT L ASSY | 26 4 ARM/LOCK/COVER  ASSY | 189 31 25 12
ADJUSTER, SEAT/RH 26 5 ARM/LOCK/FRONT ASSY | 189 25 25 15
ADJUSTER/075 93 6 | ARM/LOCK/REAR  ASSY | 189 36 46 14
ADJUSTER/SEAT ~ COMP | 2g 7 | ARM/MIRROR ASSY | 37 12 47 49
ADPTER/90/R1/4X 92 9 ARM/MIRROR/LH  COMP | 190 12 70 3
ADPTER/G1/4.1/4 86 5 ARM/MOTOR CoMP | 34 3 80 4
ADPTEW, ORIFICE 86 9 141 10 BAND, HARNESS 66 10
AIRCONDITIONER ASSY | 47 1 ARM/PITCHING/RH ASSY | 18 12 161 2
ANTENNA 45 38 | ARM/PLATE/LH COMP | 219 13 | BAND, HOSE 51 5
ANTENNA ASSY | 45 37 ARM/ROLLING/FRONTO 17 10 BAND, WIRE/140 46 13
ARM 32 19 ARM/ROLLING/LOWER/LH | 17 1 48 58
63 2 ARM/ROLLING/LOWER/RH | 17 3 175 11
63 6 | ARM/ROLLING/REA ASSY | 17 19 176 12
65 29 | ARM/SENSOR 64 12 186 7

467



Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BAND, WIRE/250 11 23 BASE/LEVER/REMOTE €O | 100 16 BEARING, RB/6201SS 102 13
13 49 | BASE/MOTOR ASSY | 171 204 10

25 53 BASE/OPEN/5 COMP | 13 BEARING, RB/6202 168 25

29 10 | BASE/SUPPLY/LOWER 149 27 207 24

30 4 | BASE/SWITCH COMP | 35 6 296 922

46 15 BASE/TENSION COMP | 202 17 BEARING, RB/6202SS 83 23

48 46 BATTERY/130E41L-MF 49 1 114 4

48 57 BATTERYSTAY COMP [179 3 115 4

49 15 | BEARING 152 26 116 4

50 8 158 18 117 4

51 4 200 22 119 34

51 8 229 35 126 14

52 15 229 48 130 17

52 18 253 5 134 13

53 9 | BEARING R.B.B. 217 3 141 5

54 9 BEARING, BALL 6208SH2 2 13 141 7

56 23 BEARING, BALL/6306 199 16 145 5

63 12 | BEARING, RB/6000SS 170 18 151 5

65 13 170 26 164 2

65 16 | BEARING, RB/6001SS 149 34 166 29

69 8 149 40 169 21

69 23 BEARING, RB/6002SS 149 5 183 53

69 31 226 34 201 44

72 60 BEARING, RB/6003SS 130 5 204 27

86 31 166 14 204 36

86 39 168 15 211 6

87 11 201 2 211 31

89 14 BEARING, RB/6004 83 7 218 2

89 16 | BEARING, RB/6004SS 12 7 226 41

90 2 83 8 | BEARING, RB/620277 220 9

93 12 115 25 221 22

172 12 116 15 | BEARING, RB/6203 163 8

182 7 BEARING, RB/6005 193 24 207 26

186 8 207 21 226 58

187 26 226 60 226 63

212 29 BEARING, RB/6005SS 10 11 BEARING, RB/6203SS 114 20

228 39 169 34 115 14

BAND/TANK/LH COMP | 72 19 BEARING, RB/6006 168 26 117 20
BAND/TANK/RH COMP | 72 21 BEARING, RB/6006SS 170 292 120 4
BAR COMP 1102 21 170 42 121 4
BAR/30X352 17 37 214 15 122 4
BAR/GUIDE/HARNESS 80 25 BEARING, RB/6010SS 170 4 123 7
BAR/HARNESS/SOLENOID | 53 3 BEARING, RB/6016SS 83 46 141 4
BAR/TRANSFER/5 COMP | 161 11 BEARING, RB/6200SS 207 78 149 17
BASE/CONTROL ~ ASSY | 36 30 | BEARING, RB/6201SS 102 5 164 9




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BEARING, RB/6203SS 166 4 BEARING, RB/6302SS 117 19 BEARING/NEEDLE 253 20
166 17 149 30 | BEARING/ROLLAR 6 3

167 22 BEARING, RB/6303 163 2 BEARING/ROLLER/2206 21 3

168 17 193 19 | BELT,V,SC125 203 6

169 392 BEARING, RB/6303SS 119 2 BELT, V, VB056 203 1

201 6 166 31 | BELT,V/SC136 203 3

201 55 167 15 | BELT,VS 170 8

208 15 167 20 | BELT/B63.5-20 203 2

208 21 167 30 BELT/TINE/VA032 120 31

214 4 168 41 121 29

216 5 169 22 121 56

216 8 202 22 122 29

223 3 228 9 123 34

229 114 229 55 | BELT/VA034 48 5

BEARING, RB/6204 167 31 BEARING, RB/6304 167 14 BELT/VB037 83 39
193 23 226 12 | BELT/VB041 203 8

226 25 BEARING, RB/6304SS 10 17 BELT/VB042 203 9

226 64 12 11 | BELT/VB044 83 87

BEARING, RB/6204SS 11 5 119 21 | BELT/VB047 83 84
165 10 168 11 203 4

166 7 168 34 | BELT/VB056 10 29

193 18 168 42 12 22

193 28 228 13 | BELT/VC044 203 7

201 15 229 4 | BELT/VC046 203 5

204 17 229 13 | BELT/VC064 11 17

220 22 BEARING, RB/6305SS 199 42 BLADE, WIPER/500 45 15

221 11 202 3 | BOLT 1 4

222 9 BEARING, RB/6306 2 3 49 12

224 5 9 8 64 9

297 2 | BEARING, RB/6310 199 34 139 11

BEARING, RB/620477 220 7 BEARING/BALL 1 13 209 21
221 20 2 2 252 7

BEARING, RB/6205 8 7 2 9 252 9
9 5 4 2 253 12

20 7 5 7 BOLT, BATTERY SET 49 4

83 4 7 5 | BOLT, CYL. 188 3

BEARING, RB/6206 19 3 8 5 188 7
BEARING, RB/6206SS 166 10 20 26 BOLT, FRANGE/M8X16 1 9
BEARING, RB/6207SH2 2 10 83 19 83 14
BEARING, RB/6301SS 139 14 199 11 167 5
209 5 199 13 169 15

BEARING, RB/6302SS 114 19 199 40 BOLT, KNOB/M08X20 140 9
115 13 200 19 | BOLT, M10X55 167 40

115 24 217 4 BOLT, S/M10X20/7T 119 25

116 14 | BEARING/NEEDLE 253 18 | BOLT, S/M10X25/7T 71 2

469



470

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, S/M10X25/7T 71 9 BOLT, S/M8X20/7T 118 15 BOLT, SP/M10X25/7T 121 58
71 16 135 6 122 31
71 21 141 2 123 36
167 44 146 21 168 3
225 54 152 16 199 44
BOLT, S/M10X30/7T 92 11 164 4 211 3
95 2 165 20 230 13
97 2 168 6 BOLT, SP/M10X30/7T 168 4
98 2 169 13 172 3
167 3 191 3 199 22
167 28 BOLT, S/M8X25/7T 11 16 211 12
BOLT, S/M10X35/7T 204 13 141 20 225 22
BOLT, S/M6X12 207 12 166 27 229 26
BOLT, S/M6X12/7T 105 18 226 17 230 12
106 18 | BOLT, S/M8X30 193 5 | BOLT, SP/M10X35 298 23
107 18 BOLT, S/M8X30/7T 101 9 BOLT, SP/M10X35/7T 78 8
108 18 | BOLT, S/M8X50 85 3 121 2
109 18 | BOLT, S/M8X65 69 12 122 2
BOLT, S/M6X16 68 6 155 4 209 28
2928 20 | BOLT, S/M8X70 152 4 | BOLT, SP/M10X45/7T 97 4
249 8 BOLT, SM/M08X25 18 4 BOLT, SP/M12X30 205 11
BOLT, S/M6X30 47 6 BOLT, SOCKET/M6X2 57 15 BOLT, SP/M6X10 179 13
BOLT, S/M8X16 27 18 BOLT, SP/21.5 195 23 179 17
74 9 224 14 BOLT, SP/M6X12 24 21
299 53 | BOLT, SP/M10X20 12 15 24 925
BOLT, S/M8X16/7T 64 18 13 30 47 10
136 4 195 13 56 5
138 10 197 13 62 5
141 18 198 18 74 14
168 47 198 25 77 11
171 8 BOLT, SP/M10X20/7T 13 46 80 11
BOLT, S/M8X20 74 36 13 51 80 21
219 17 16 53 80 24
229 112 25 17 207 41
BOLT, S/M8X20/7T 114 2 144 7 | BOLT, SP/M6X16 25 4
114 15 165 22 25 27
115 2 206 12 25 83
115 8 BOLT, SP/M10X25 198 24 25 86
115 11 |BOLT, SP/M10X25/7T 14 15 35 5
116 2 24 2 35
116 10 76 21 36 20
117 2 78 10 39 19
117 15 80 3 42 1
118 6 118 3 46 11
118 9 118 12 46 12




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SP/M6X16 47 63 BOLT, SP/M6X45 62 25 BOLT, SP/M8X16 80 6
47 68 | BOLT, SP/M6X50 28 2 80 8

48 51 29 6 80 31

57 4 34 2 81 2

57 6 83 172 83 44

60 2 213 4 83 86

61 2 BOLT, SP/M6X50/7T 24 23 83 89

66 30 BOLT, SP/M8X12 13 43 86 29

75 28 72 34 86 43

80 12 191 12 89 2

86 28 BOLT, SP/M8X16 23 2 89 12

89 19 24 27 91 6

179 8 25 49 91 12

190 7 25 68 94 17

207 68 25 173 183 15

229 132 25 88 183 27

229 135 26 16 183 37

BOLT, SP/M6X16/7T 8 12 33 19 183 45
102 24 37 7 183 48

138 16 37 23 183 51

144 15 47 57 183 69

180 5 47 74 184 3

180 36 48 20 184 12

181 13 48 34 187 3

181 27 52 14 187 7

181 40 62 3 187 10

181 48 62 12 187 15

182 26 64 13 187 17

214 3 72 31 187 24

216 3 72 35 188 59

BOLT, SP/M6X20 44 26 72 40 188 61
47 75 72 43 194 2

52 16 72 45 195 4

64 4 72 48 197 3

BOLT, SP/M6X20/7T 178 24 792 52 197 7
229 60 72 54 197 11

BOLT, SP/M6X25 47 82 72 56 197 23
48 45 75 19 198 28

BOLT, SP/M6X25/7T 44 31 75 33 207 39
BOLT, SP/M6X30 27 7 75 36 207 66
48 31 75 45 207 79

48 41 75 48 207 81

BOLT, SP/M6X35 48 44 76 11 207 83
48 49 76 23 209 18

BOLT, SP/M6X35/7T 211 18 77 14 211 14

471



472

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SP/M8X16 212 2 BOLT, SP/M8X16/7T 159 6 BOLT, SP/M8X20 183 42
212 10 170 54 184 15
219 43 171 14 184 24
222 7 174 2 185 3
225 2 180 19 185 6
225 24 180 30 187 5
225 34 192 7 187 20
225 36 229 64 187 22
295 38 | BOLT, SP/M8X20 1 20 190 2
225 45 11 13 190 18
231 16 16 22 193 3
232 11 16 51 195 2
232 14 16 55 195 6
232 19 16 57 195 9
232 22 26 2 195 12
BOLT, SP/M8X16/7T 13 20 27 5 195 16
13 25 28 6 198 2
13 48 29 2 198 6
21 16 30 3 198 8
100 18 32 9 198 12
105 15 33 7 198 14
106 15 33 13 198 17
107 15 35 4 198 20
108 15 36 32 198 22
109 15 48 14 198 27
112 2 53 4 198 33
113 4 57 11 207 32
115 31 64 20 207 43
118 4 64 36 207 45
118 7 69 25 207 50
118 10 73 9 209 16
118 13 75 29 210 14
120 30 75 54 210 20
121 28 76 3 211 2
121 55 77 5 212 32
121 72 78 14 218 6
122 28 78 16 218 9
123 33 80 29 218 23
127 14 83 91 219 10
128 16 85 9 219 21
131 10 172 14 219 29
138 12 183 11 219 32
147 2 183 13 219 34
149 2 183 18 219 45
158 28 183 20 220 33




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SP/M8X20 220 36 BOLT, SP/M8X20/7T 120 16 BOLT, SP/M8X20/7T 175 13
221 35 121 41 176 8
221 38 121 59 176 16
222 3 121 67 177 5
222 14 121 70 178 31
224 9 122 32 185 9
224 10 122 34 189 6
224 12 123 2 189 53
225 40 123 19 189 58
225 52 123 37 191 16
225 73 127 10 192 2
226 4 128 2 192 6
226 31 128 4 193 32
228 21 128 18 194 4
229 125 130 3 194 6
229 147 135 10 200 30
230 2 135 19 202 14
232 15 136 2 206 11
233 23 136 10 209 24
233 26 138 14 209 30
233 35 141 16 214 24
BOLT, SP/M8X20/7T 10 26 146 7 216 6
10 28 149 28 217 38
12 2 151 2 217 40
12 17 152 2 221 13
13 9 152 6 221 15
13 15 152 11 223 5
13 45 158 2 225 b7
15 3 158 25 226 45
24 17 159 2 226 49
25 16 159 16 229 19
77 23 159 18 233 28
78 18 161 20 BOLT, SP/M8X25 25 90
80 2 161 22 47 5
95 4 161 24 60
96 2 169 2 69 10
96 4 169 5 80 27
98 4 169 8 204 44
100 6 170 52 210 22
102 31 171 3 219 30
112 171 12 229 21
113 2 173 2 229 113
113 8 173 7 229 137
119 45 173 9 | BOLT, SP/M8X25, 7T 100 9
120 2 175 9 101 2

473



474

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT, SP/M8X25, 7T 101 5 BOLT, SP/M8X30/7T 83 2 BOLT/M10X100/7T 78 4
135 17 102 8 | BOLT/M10X120/7T 78 5
140 2 131 8 BOLT/M10X16 193 7
140 4 168 31 | BOLT/M10X20 13 31
159 3 200 8 | BOLT/M10X20/7T, SEAL 17 33
175 5 200 13 17 47
176 4 216 11 202 18
178 10 217 22 | BOLT/M10X25/7T 119 42
BOLT, SP/M8X25/7T 71 30 220 3 | BOLT/M10X25/7T, SEAL | 228 35
71 38 2920 6 | BOLT/M10X25/9T, SEAL 17 15
77 20 221 18 17 23
113 7 BOLT, SP/M8X35 5 19 BOLT/M10X30/9T 10 2
115 21 207 16 BOLT/M10X30/9T, SEAL 17 7
119 46 | BOLT, SP/M8X35/7T 8 3 | BOLT/M10X35/S 84 3
121 68 64 6 | BOLT/M10X40 141 11
122 35 118 16 167 9
123 3 169 37 | BOLT/M10X55 88 5
127 8 170 21 BOLT/M10X60 88 6
128 14 200 29 | BOLT/M10X65/7T 12 3
136 6 | BOLT, SP/M8X40 83 12 | BOLT/M10X70/7T 83 37
141 15 BOLT, SP/M8X40/7T 223 7 BOLT/M12X130/9T 13 16
144 2 226 54 BOLT/M12X140/7T 16 8
151 13 BOLT, SP/M8X45/7T 120 10 16 13
161 3 121 11 | BOLT/M12X25/7T 13 10
166 3 121 35 16 4
169 9 122 11 | BOLT/M12X27 7 8
170 16 123 13 7 12
170 56 BOLT, SP/M8X50 217 27 BOLT/M12X30/7T 1 15
189 7 BOLT, SP/M8X50/7T 199 8 16 3
189 54 | BOLT/HOLDER/SPRING |9247 37 16 12
199 23 BOLT/KNOB 47 87 16 18
199 35 BOLT/KNOB/M06X13 23 4 71 29
202 15 23 10 71 37
209 13 23 12 228 29
214 7 25 61 229 28
216 10 40 7 229 73
217 13 48 38 230 9
217 14 77 12 | BOLT/M12X30/9T 16 35
217 16 81 16 | BOLT/M12X35 5 15
220 24 81 20 | BOLT/M12X35/7T 13 22
226 2 | BOLT/KNOB/M8X16 25 70 165 3
226 56 | BOLT/M 8X60 30 9 165 7
227 13 BOLT/M06X20 47 72 228 3
BOLT, SP/M8X30 207 15 159 11 | BOLT/M12X35/9T 16 392
229 23 | BOLT/MO8X25 42 3 188 28




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/M12X35/9T 188 29 BOLT/M8X20 230 3 BOLT/SP/7 132 2
BOLT/M12X35/9T, SEAL 18 19 BOLT/M8X20/9T, SEAL 17 43 135 12
BOLT/M12X40 13 2 83 50 135 14
BOLT/M12X40/7T 228 4 87 8 146 2
BOLT/M12X45/7T 33 11 93 9 159 21
BOLT/M12X55/7T 138 2 93 17 178 27
BOLT/M12X65/7T 20 37 BOLT/M8X25, 7T 41 10 178 29
BOLT/M12X90 204 40 BOLT/M8X30/7T 207 61 BOLT/SP/M6X16 25 24
BOLT/M14X30 16 37 BOLT/M8X35 248 18 63 22
BOLT/M14X35/7T, SEAL 16 26 | BOLT/M8X35/7T 208 4 65 10

16 29 BOLT/M8X40 30 8 65 12

BOLT/M14X40 13 27 BOLT/M8X45 57 8 65 15
BOLT/M14X45/7T, SEAL 17 39 BOLT/M8X50/7T, SEAL 3 9 65 32
BOLT/M16X30/7T, SEAL 20 22 BOLT/M8X50/9T 31 5 102 34
BOLT/M16X74 119 13 | BOLT/M8X55/7T 102 39 120 28
BOLT/M3. 5X6/SP 69 18 103 2 121 26
69 27 | BOLT/M8X70 197 16 121 53

BOLT/M4X5 66 14 217 34 122 26
66 41 | BOLT/M8X80/7T 48 16 123 31

BOLT/M5X16 102 30 BOLT/M8X85 74 18 141 26
171 7 | BOLT/M8X95 73 6 144 14

BOLT/M5X25 229 101 BOLT/M8X95/7T 208 2 149 23
BOLT/M6X12 207 10 BOLT/P/M05X08 45 30 149 25
BOLT/M6X16 45 21 BOLT/S/M10X25 173 3 159 8
64 2 | BOLT/S/M12X 165 18 159 13

65 27 | BOLT/S/SEAL 121 60 159 15

BOLT/M6X16/7T 166 23 BOLT/SET/M06X16 41 33 177 3
BOLT/M6X20 141 24 41 55 178 18
BOLT/M6X20/16 47 22 43 27 | BOLT/SP/M8X16/ 25 50
BOLT/M6X25 41 7 | BOLT/SOCKET/M06X12 97 99 183 23
41 73 97 25 183 30

BOLT/M6X30/7T 114 12 97 29 197 2
117 12 244 19 197 12

188 37 244 22 213 2

BOLT/M6X55/7T 62 37 244 26 | BOLT/TAPPING/SP 25 66
114 11 BOLT/SOCKET/M06X15 25 33 80 18

117 11 BOLT/SOCKET/M6X185 247 60 BOLT/TORUNNION/M10 207 5

BOLT/M6X80/7T 62 28 BOLT/SOCKET/M6X50 247 57 BOOT 149 10
BOLT/M8X100/7T 247 51 | BOLT/SP 69 7 | BOOT, NARROW GUIDE 102 25
BOLT/M8X140 207 48 69 33 | BOOT, SWICTH/TOGGLE 56 39
207 63 | BOLT/SP/7 72 17 | BOOT/16 119 15

BOLT/M8X150/7T 1 5 72 36 BOOT/POWERSTEERING 32 3
BOLT/M8X20 15 9 72 49 BOSS, ARM 210 16
221 3 127 12 | BOX/ELECTRIC  COMP | 25 25

224 3 128 6 | BRACKET 45 20

475



476

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
BRACKET 75 27 BUSH, 15X17X15 11 2 BUSH/15X17X20 36 8
177 2 25 21 36 31

250 37 83 53 185 23

BRACKET COMP | 165 17 83 57 204 24
211 1 83 61 | BUSH/15X17X25 212 4

BRACKET (HST) cop | 30 33 184 8 212 12
BRACKET, LIFT/SUB 14 1 184 19 BUSH/15X18X15 48 22
BRACKET, MOTER 141 14 201 13 171 2
BRACKET/CLUTCH ASSY | 27 BUSH/07X09X17 48 36 BUSH/16X18X10 27 2
BRACKET/FRONT ~ ASSY | 30 BUSH/08X15X11 41 14 207 72
BRACKET/FRONT/L COMP | 71 15 BUSH/10X12X10 27 3 BUSH/16X18X15 172 2
BRACKET/FRONT/R COMP | 71 1 32 BUSH/17X19X15 189 22
BRACKET/FUSE 49 2 32 214 14
BRACKET/LIFT/RH 13 26 229 129 BUSH/17X27X17 168 12
BRACKET/MONITOR 56 6 BUSH/10X12X15 83 77 BUSH/17X27X44 167 16
BRACKET/MOTOR ~ COMP | 28 5 97 7 BUSH/20X24X17 102 4
29 1 244 4 BUSH/30X34X20 102 3

229 109 BUSH/10X12X6 27 14 102 12

BRACKET/OPEN COMP [172 6 BUSH/12X14X15 229 41 BUSH/30X34X30 299 2
BRACKET/PLA 54 7 299 124 | BUSH/35X39X21 20 2
BRACKET/REAR/LH COMP | 71 18 BUSH/12X14X20 27 16 BUSH/35X39X22 18 10
BRACKET/REAR/RH COMP | 71 8 120 25 18 13
BRACKET/ROLLER/LOWER | 170 15 121 23 BUSH/40X44X30 18 17
BRACKET/ROLLER/UPPER | 170 20 121 50 | BUSH/45X50X25 17 92
BRACKET/SEAT ~ COMP | 24 1 122 23 17 4
BRACKET/SENSOR  COMP | 209 12 123 28 BUSH/55X60X35 17 36
BRACKET/STEERIN ASSY | 32 6 BUSH/15X17X15 30 2 18 2
BRAKE ASSY 8 10 30 6 BUSH/60X65X15 201 52
BREATHER 207 33 33 2 BUSH/PLANT 33 15
BULB 67 27 33 17 35 2
BULB, LAMP/12V21W 67 6 100 17 BUZZER 68 7
67 13 128 9 | CABLE ASSY | 243 1

67 21 130 2 | CABLE/1230 47 4

BULB/12V21-5W 67 14 144 4 | CABLE/7M ASSY | 69 292
BULB/12V23W 249 2 146 6 69 30
BULB/12V5W 67 7 149 38 CABLE/810 47 3
BULB/HALOGEN/12V/55W | 178 20 189 26 CABLE/ANTENNA 45 39
178 22 189 32 CABLE/AUGER/SW ASSY | 29 7

BULB/LAMP/ 12V5W 45 9 189 37 | CABLE/BATTERY  ASSY | 49 8
BUSH 69 19 201 24 | CABLE/CHAFFER/A ASSY [212 24
69 28 201 33 | CABLE/CONVERT/CAMERA | 69 20

250 25 206 2 69 29

250 26 207 52 CABLE/CUTTER ASSY | 33 26

BUSH (12X14X20) 97 6 9295 59 | CABLE/DIVIDER/R ASSY [100 10
944 3 | BUSH/15X17X20 36 6 | CABLE/EARTH 48 19




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CABLE/EARTH/350 49 16 CAP/SWITCH/A/C 251 16 CASE/RH 207 14
CABLE/EJECTOR  ASSY | 33 31 CAP/TANK ASSY | 72 14 CASE/ROOT/LH/J 168 30
CABLE/POWER ASSY | 69 4 CAP/TANK/DEFASSY 74 4 CASE/ROOT/RH/5 166 1
CABLE/REAP ASSY | 11 18 | CARTRIDGE 85 7 | CASE/SPURGEAR 296 55
CABLE/THRESHER 12 21 88 15 | CASE/SYNCHRONIZE 169 19
CAM, WINNDWER 214 8 CASE 1ST 220 5 CASE/TRANSMISSION/LH 1 1
CAM/CONTROL 170 5 CASE (GEAR/ROOT) 168 1 CASE/TRANSMISSION/RH 1 2
CAMERA/REAR ASSY | 69 17 CASE (GEAR/UPPER/RH) 169 3 CASE/UPPER 56 13

69 26 169 10 56 18

CAP 1 18 | CASE, GEAR/LH 200 7 | CASE/UPPER/5 163 11
45 11 CASE, GEAR/R 200 12 CASING/98 COMP | 195 1

75 2 CASE, GEAR/RAISE UP 115 7 CASING/CYLINDER COMP | 187 16

75 22 CASE, GEAR/WARM 141 1 CASING/UPPER COMP | 183 14

83 17 CASE, NARROW 102 1 CASTER/OPEN ASSY (172 5

995 71 | CASE, UNIT/LOWER 250 1 | CHAFFER/A 219 1

CAP (M8) 25 51 CASE, UNIT/UPPER 250 2 CHAFFER/B 219 2
CAP, BLANK/52 119 26 CASE/1ST/A 220 2 CHAIN, FEED/30X45 137 1
169 11 CASE/2ND 221 17 CHAIN, OFFSET LINK 104 3

199 36 | CASE/ACH ASSY | 97 5 150 3

CAP, BLANK/M16 172 4 244 2 153 3
CAP, BLIND/72 115 9 CASE/AUGER 226 1 156 3
CAP, LEVER 189 28 CASE/AUGER/REAR 226 51 211 26
189 39 CASE/CENTER/LOWER 155 1 CHAIN/FEED/25X3 ASSY [ 129 1

CAP, OTL 167 11 | CASE/CLUTCH 253 8 | CHAIN/FEED/25X57 125 1
CAP/13 792 6 | CASE/FRAME/REAR/5 165 5 | CHAIN/FEED/25X8 ASSY | 133 1
CAP/26 121 62 CASE/FRONT/RADIATOR 75 34 CHAIN/FEED/30X3 ASSY | 143 1
CAP/32 119 36 CASE/GEAR 208 CHAIN/FEED/33X144 204 45
144 6 CASE/GEAR/CENTER 167 CHAIN/FEED/33X7 ASSY | 208 25

CAP/35 220 12 CASE/GEAR/CRANK 167 27 CHAIN/ROLLER/040X56 | 148 1
291 95 | CASE/GEAR/INPUT 199 21 CIPE COMP | 18 18

226 8 CASE/GEAR/LH/5 167 1 CLAMP 51 6

CAP/D6/YELLOW 142 2 CASE/GEAR/LH/CAB 83 11 229 111
CAP/NIPPLE 13 6 CASE/GEAR/RH 83 1 250 27
16 43 | CASE/GEAR/UPPER 169 6 250 42

16 47 | CASE/HEAD/LH ~ COMP | 152 1 | CLAMP, MAIN HARNESS | 190 5

17 18 | CASE/HEAD/RH  COMP | 158 1 229 25

17 26 CASE/INPUT/2ND 193 1 CLAMP, WIRE/100~-1 76 6

18 8 CASE/INPUT/RH 199 7 76 13

18 27 | CASE/LH 207 13 | CLAMP, WIRE/SIEVE 216 15

20 17 | CASE/RAISE UP/CENTER | 107 1 CLAMP/ 47 61

20 32 CASE/RAISE UP/LH CEN | 106 1 CLAMP/16. 5 47 62

183 5 CASE/RAISE UP/RH CEN | 108 1 CLAMP/23. 5 47 67

229 11 CASE/RAISEUP/LH COMP | 105 1 48 50

CAP/OIL 179 9 | CASE/RAISEUP/RH COMP | 109 1 | CLAMP/28X55 50 11
CAP/01L (30) 89 3 | CASE/RELAY COMP | 62 2 75 51

477



478

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CLAMP/28X55 187 9 CLAMP/WORM/16-25 85 22 CLIP/HOSE/12.6-13. 4 73 4
228 38 86 33 73 11

CLAMP/CABLE 47 47 86 36 73 23
251 14 86 38 | CLIP/HOSE/13.8-14.8 | 89 5

CLAMP/LOCK 250 41 86 42 | CLIP/HOSE/14.7-15.9 75 26
CLAMP/M6/09 97 28 89 10 CLIP/HOSE/18-22 47 49
244 25 89 17 47 51

CLAMP/WIRE/105-120 76 5 90 1 47 54
CLAMP/WIRE/42-50 75 8 92 18 48 55
75 10 | CLAMP/WORM/20-32 84 6 | CLIP/HOSE/21.9-23.5 79 7

CLAMP/WIRE/49-60 75 11 91 10 CLIP/HOSE/8. 1-8. 7 180 2
CLAMP/WIRE/54-65 76 26 CLAMP/WORM/25-40 88 9 180 8
CLAMP/WIRE/79-90 76 14 91 4 180 11
76 25 91 8 180 15

CLAMP/WORM/08-12 179 9 | CLAMP/WORM/32-50 79 13 180 21
179 11 | CLAMP/WORM/44-56 77 26 180 24

179 15 | CLAMP/WORM/50-65 77 3 180 32

179 19 77 7 180 39

179 26 77 17 180 44

179 46 77 25 180 50

179 50 | CLAMP/WORM/58-75 77 2 180 55

179 64 | CLAMPER 102 9 180 61

179 66 CLAMPER COMP | 225 29 181 2

182 2 | CLAMPER/8. 5 183 68 181 5

CLAMP/WORM/08-16 73 12 187 14 181 10
73 14 195 8 181 15

73 16 198 10 181 18

73 18 CLEANER/AIR/8  ASSY | 76 7 181 24

73 20 | CLEANER/COVER ASSY | 76 9 181 29

73 22 | CLIP 81 22 181 34

75 13 CLIP/HOSE/11.1-12.0 | 179 20 181 37

75 15 179 23 181 42

CLAMP/WORM/12-22 47 52 179 27 181 45
47 55 179 30 181 50

48 54 179 33 181 55

CLAMP/WORM/16-25 70 2 179 36 182 6
72 59 179 40 182 14

74 27 179 44 182 23

74 30 179 52 182 28

74 32 179 55 | CLIP/KNIFE COMP | 248 6

74 34 179 58 248 8

85 5 179 61 CLUTCH ASSY 8 1

8 11 182 3 | CLUTCH SPRING 24 3

85 15 182 11 48 27

85 17 182 20 161 7




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
CLUTCH/MAGNET ~ ASSY | 252 1 COLLAR/16X22X09 119 12 CONNECTOR 75 16
COCK 179 12 COLLAR/16X22X15 211 22 CONNECTOR, DRAIN/T 47 36

179 16 COLLAR/16X22X40 212 20 CONNECTOR, DRAIN/Y 47 40

COIL 74 29 COLLAR/16X25X11 172 9 CONNECTOR/COVER/ 2P 51 2

COLLAR 119 27 | COLLAR/16X25X20 31 9 | CONNECTOR/COVER/AUGE | 52 11

COLLAR (30) 19 9 COLLAR/17X25X20 163 7 CONNECTOR/COVER/KNOT | 52 10

21 9 COLLAR/17X32X15 ASSY | 184 7 CONNECTOR/R1/4XRC1/4 | 86 15

COLLAR, 12X17X7 229 121 184 18 86 19

COLLAR, 132X140X109 | 121 30 | COLLAR/18X22X03 208 14 99 12

COLLAR, 132X140X149 | 191 6 | COLLAR/18X22X30 211 8 93 5

122 6 COLLAR/20 20 30 CONNECTOR/SWP/SEALED | 55 2

COLLAR, 132X140X30 121 42 COLLAR/20X25X24 166 9 CONNECTOR/T 86 34

COLLAR, 132X140X50 120 17 COLLAR/20X25X41 228 8 89 8

123 20 COLLAR/21X27X10 20 27 CONNECTORUNIT 179 47

COLLAR, CHANGE LEVER | 1492 3 | COLLAR/21X27X26 296 29 179 67

142 9 COLLAR/21X30X05 119 22 CONTROLLER/MOTO ASSY | 62 35

COLLAR, CUPLING 167 19 COLLAR/21X30X14 126 2 CONTROLLER/MU1 ASSY | 60 3

COLLAR, DUST/HEAD 151 10 COLLAR/24X34X06 102 2 CONTROLLER/MU2 ASSY | 60 5
COLLAR, DUST/RAKE 120 7 102 11 | CONTROLLER/SU1 ASSY | @2

121 7 | COLLAR/25X32X29 20 6 | CONTROLLER/SU2 ASSY | 62 13

121 31 COLLAR/30X40X49 19 4 COOLER, OIL 85 12

122 7 COLLAR/31X36X27 72 5 91 1

123 10 COLLAR/36X43X65 199 27 COUNTER COMP | 202 1

COLLAR, DUST/TOOTH 167 35 | COLLAR/40X65X13 18 23 | COUPLER 148 3

COLLAR, HST TENSION |901 54 | COLLAR/43X52X01 20 11 | COUPLER/HW090-6P 32 926

COLLAR, IDLE ROLLER 20 9 COLLAR/44X48X63 151 3 58 7

COLLAR, ROLLER 139 16 COLLAR/44X48X68 164 14 COUPLER/JOINT/Z ASSY | 51 7

209 7 COLLAR/51X58X04 17 9 COUPLING/LCR 223 8

COLLAR, SUPPORTER 229 142 COLLAR/55X80X13 17 13 COVER 25 67

COLLAR/07X08X07 59 7 | COLLAR/8X14X2 183 29 207 40

COLLAR/07X11X25 211 19 183 29 226 53

COLLAR/08X11X07 229 50 COLLAR/9X19X17 5 20 232 2

COLLAR/09X14X06 102 52 COLLAR/DUST/41X15 111 4 COVER Ccomp | 81 13

COLLAR/09X14X32 62 24 COLLAR/SIDECLUTCH 5 6 298 17

COLLAR/09X14X70 62 27 COLLAR/WHEEL 7 16 COVER, BEARING 251 10

COLLAR/11X26X5 97 18 COLLER/16X22X12 226 35 COVER, BELT/CENTER/LH | 121 22

244 15 COLLER/189X24 228 2 COVER, BELT/CENTER/RH | 122 22

COLLAR/132X140X89 120 6 COLLER/8X14X5 183 31 COVER, BELT/LH 120 24

123 9 | COMPRESSOR ASSY | 48 12 | COVER, BELT/RH 123 927

COLLAR/13X31X5 97 13 | CONCAVE/2ND/REA COMP | 194 3 | COVER, DUST PROOF 204 925

244 10 CONCAVE/FRONT ~ COMP | 191 1 COVER, GUIDE/SHEET/C | 159 9

COLLAR/15X19X16 151 11 CONCAVE/LOWER/1 ASSY | 191 8 COVER, LOWER/1ST 220 31

COLLAR/15X20X08 211 30 CONCAVE/REAR/1 COMP | 191 15 COVER, NARROW 102 10

COLLAR/15X25X30 151 7 CONCAVE/UPPER/1 ASSY | 191 5 COVER, ROOT 144 13

169 20 | CONDENSER ASSY | 48 30 | COVER, ROOT/UPPER 144 16

479



480

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/2600X5000 242 1 COVER/FRONT 229 104 COVER/MOTOR/RH 102 33
COVER/40X48X180 208 19 COVER/FRONT COMP | 232 1 COVER/OUTLET/SWING 229 83
COVER/A/C 24 26 COVER/FRONT/LOWER 24 18 COVER/PANEL 59 4
COVER/AIR CONDITIONE | 37 15 COVER/FRONT/STANDARD | 23 1 COVER/PANEL COMP | 25 56
COVER/AUGER/FRONT 299 77 | COVER/FUSE 46 7 | COVER/RACK COMP | 183 6
COVER/AUGER/REAR 229 38 52 8 COVER/RACK/LH ~ COMP | 183 8
COVER/BEARING 47 89 COVER/GUIDE COMP | 233 15 COVER/RADIATOR COMP | 82 1
COVER/BELT/FRON COMP | 233 1 COVER/GUIDE/LH COMP | 112 1 COVER/RAISEUP/CENTER | 115 30
COVER/BELT/REAR COMP | 233 3 COVER/GUIDE/LH/UPPER | 112 5 COVER/REAR 40 4
COVER/BELT/RH/CENTER {191 49 | COVER/HARNESS 50 7 | COVER/REAR/CENTER 79 44
COVER/CASE/GEAR 199 33 50 13 COVER/REAR/RH 72 46
COVER/CASING COMP | 195 3 COVER/HATCH/YELLOW 44 11 COVER/REAR/UPPER 25 64
COVER/CENTER 233 36 COVER/HEAD 45 14 COVER/RELAY 62 4
COVER/CHAIN COMP [ 233 18 COVER/HEAD/CENTER 155 3 COVER/RH 187 6
COVER/CHAIN/ADJUST | 138 11 | COVER/HEAD/LH 152 3 | COVER/RH CENTER/UPPE | 108 20
COVER/CLUTCH 27 22 COVER/HEAD/RH  COMP | 158 23 COVER/RH/1ST 220 34

253 1 COVER/HEAD/RH/LOWER | 158 27 COVER/RH/LOWER COMP | 106 13

COVER/CLUTCH COMP | 25 30 COVER/HOSE COMP | 76 15 109 13
COVER/CONTROLLER 62 7 | COVER/INNER 44 23 | COVER/RH/LOWER/YELLO | 176 3
COVER/CRANK COMP [119 44 | COVER/INNER COMP | 95 79 | COVER/RH/UPPER COMP | 106 20
COVER/CUTTER COMP | 233 11 COVER/LAMP/LOWE COMP | 39 18 109 20
COVER/CUTTER/LH COMP | 197 1 COVER/LAMP/SILVER 39 20 COVER/RH/UPPER/YELLO | 176 1
COVER/CUTTER/RH COMP | 197 10 COVER/LEVER/REMOTE C | 100 31 COVER/ROD SET 245 7
COVER/CYLINDER COMP | 189 1 | COVER/LH 112 9 | COVER/ROD/095  SET |946 7
COVER/DOOR/RH 42 11 | COVER/LH/LOWER COMP | 105 13 | COVER/SCREW COMP [ 2929 133
COVER/DPF/FRONT COMP | 80 19 107 13 COVER/SENSOR CoMP | 97 27
COVER/DPF/IN/FRONT 25 84 108 13 244 24
COVER/DPF/IN/LH COMP | 80 13 COVER/LH/LOWER/YELLO | 175 4 COVER/SEPARATE/1750 99 1
COVER/DPF/IN/RH COMP | 80 9 COVER/LH/UPPER COMP | 105 20 COVER/SIDE COMP | 159 14
COVER/DPF/OUT ~ COMP | 80 22 107 20 232 16
COVER/DROPPER  COMP | 234 1 COVER/LH/UPPER/YELLO | 175 1 COVER/SIDE/CAB COMP | 25 47
COVER/DUST/FRONT/5 178 1 COVER/LID/SIDE 225 35 COVER/SPEAKER 45 35
COVER/EJECTOR ~ COMP | 195 7 COVER/LOWER 56 14 COVER/SPIRAL COMP | 225 25
COVER/EJECTOR/L COMP | 211 15 56 19 225 39
COVER/EJECTOR/R COMP {911 13 | COVER/LOWER COMP | 75 42 | COVER/STALK 197 14
COVER/ENGINE CcoMp | 81 1 COVER/LOWER/2ND 221 33 COVER/STALK/FRONT 190 1
COVER/ENGINE/REAR 25 69 COVER/LOWER/CENTER 121 71 COVER/STEP/E16 24 24
COVER/FAN 183 65 COVER/LOWER/LH COMP | 126 18 COVER/SWITCH 64 8
COVER/FILLER ~ COMP | 25 78 | COVER/LOWER/RADIATOR | 16 50 141 25
81 17 | COVER/METAL 999 17 | COVER/SYNCHRO 169 36

COVER/FILTER COMP | 39 12 COVER/MOTOR 141 22 COVER/SYNCHRONIZER 170 53
47 86 COVER/MOTOR comP | 171 11 COVER/TANK CoMP | 231 1

COVER/FLOOR/FRONT 23 3 229 136 COVER/TANK/LH/F COMP | 72 28
COVER/FLOOR/LH COMP | 23 5 COVER/MOTOR/LH COMP | 102 32 COVER/TANK/LH/R COMP | 72 32
COVER/FLOOR/PEDAL 23 11 | COVER/MOTOR/REAR 171 18 | COVER/TANK/LOWER/LH 79 51




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/TANK/LOWER/RH 72 55 CYLINDER/REAR ~ COMP | 188 25 FILTER/SUCTIONASSY 85 6
COVER/TANK/REAR COMP | 231 3 CYLINDER/SUB ASSY | 193 27 FIN, STRAWRACK 219 23
COVER/TANK/RH/F COMP | 72 29 DAMPER/276/100N ASSY | 43 19 219 24
COVER/TANK/RH/F/1 79 39 | DAMPER/376/100N DYNA | 41 15 | FLANGE 217 17
COVER/TANK/RH/F/2 79 41 | DAMPER/376/250N ASSY | 44 27 | FLANGE/CYLINDER 299 11
COVER/TANK/RH/R COMP | 72 33 DAMPER/536/050N DYNA | 41 77 224 7
COVER/THRESHER/REAR | 187 11 DAMPER/SEAT SET 81 21 FLANGE/MOTOR COMP | 141 17
COVER/THRESHER/RH 187 8 DEVIDER 95 3 FLANGE/THRESHER 188 27
COVER/UPPER COMP |105 21 98 3 | FLANGEBOLT/M12X20 290 18

106 21 | DEVIDER/R 100 5 221 31

107 21 DIAL/SLANT/PZ  ASSY | 56 24 FLANGEBOLT/M8X12 200 9

108 21 | DIODE 46 6 207 17

109 21 DIODE/3. 0A 51 3 226 5

229 106 52 9 | FLANGEBOLT/M8X80 207 65

COVER/UPPER/2ND 9291 36 | DIVIDER/ACH COMP | 97 3 | FLINGER/19X42 114 21
COVER/UPPER/2ND/T 222 4 DIVIDER/SUB/CENTER 96 3 115 28
COVER/UPPER/5/S COMP | 174 1 DIVIDER/SUB/LH COMP | 96 1 116 16
COVER/UPPER/A/C COMP | 38 14 DOOR, MODE 250 12 117 21
COVER/UPPER/FRONT 159 5 | DOOR/A/M/FRONT 950 18 | FLOOR CoMP | 35 8
COVER/UPPER/REA COMP | 159 12 | DOOR/A/M/REAR/1 950 16 | FORK/SHIFT/SUB 3 1
COVER/WIRE COMP | 183 56 DUCT, CENTER 47 14 FRAME COMP | 185 7
CRANK/KNIFE/LH 167 37 DUCT, FRONT/LH 47 25 FRAME, RAKE/RH 123 1
CRANK/KNIFE/RH 167 38 DUCT, FRONT/RH 47 27 FRAME/ADJUST/5 COMP | 138 1
CRAWLER/500X58X90/DW | 292 1 DUCT, REAR 47 28 FRAME/CENTER/RH 122 30
CUSHION, B/ RUBBER 26 17 | DUCT/FRONT 47 21 | FRAME/CONTROL/CAB 25 1
176 10 ELBOW (90/G3/4-B) 88 10 FRAME/COVER COMP | 234 3

197 8 ELBOW/90DEG ASSY | 85 19 FRAME/CYLINDER COMP | 17 45

225 16 86 7 FRAME/DIVIDER  COMP | 95 1

CUSHION, BATTERY 49 3 ELEMENT ASSY 76 8 FRAME/DIVIDER/ACH 97 1
79 10 | END, ROD, M10/LH 31 13 | FRAME/DIVIDER/CENTER | 98 1

CUSHION, CARRIER 198 15 END, ROD, M10/RH 31 11 FRAME/DIVIDER/R COMP | 100 1
CUSHION/100 183 70 END/ROD/8 30 21 FRAME/DOOR COMP | 41 1
CUSHTON/RUBBER 120 26 EVAPORATOR ASSY | 250 3 FRAME/DPF COMP | 80 1
121 24 FAN/540 83 49 FRAME/EJECTOR ~ COMP | 198 11

121 51 | FAN/BLOWER 950 28 | FRAME/EQUALIZER ASSY | 20 1

122 24 FAN/SUCTION CcoMP | 223 1 FRAME/FEED COMP | 144 1

123 29 FILLER/DEFASSY 74 5 FRAME/FRONT coMpP | 16 2

CYLINDER 94 1 FILTER 47 12 206 6
CYLINDER ASSY | 188 1 47 70 | FRAME/FRONT/5  COMP | 179 1
CYLINDER/108  ASSY | 93 1 | FILTER/08 9247 54 | FRAME/HATCH COMP | 44 1
CYLINDER/117 ASSY | 87 1 FILTER/200 247 14 FRAME/HOLDER COMP | 205 10
CYLINDER/FRONT COMP | 188 2 FILTER/AIR/REFINER 47 85 FRAME/HST comp | 10 27
CYLINDER/HEAD  SET 92 6 FILTER/LINE ASSY | 88 14 FRAME/KNIFE/J5 COMP | 248 5
CYLINDER/PITCHING 93 13 FILTER/LINE/12X18X15 | 247 6 FRAME/LH COMP | 198 1
CYLINDER/PUSH/030 92 1 | FILTER/PORT/11 247 52 | FRAME/LH/REAR  COMP | 25 11

481



482

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
FRAME/LH/REAR ~ COMP | 198 26 FUSE/SLOW BLOW/60A 49 9 GEAR/BEVEL/13 228 15
FRAME/LH/UPPER  COMP | 185 1 49 11 229 5
FRAME/LH/UPPER/ COMP | 185 13 GASKET 72 3 229 14

185 18 249 3 | GEAR/BEVEL/13/70 163 9

FRAME/LOWER COMP | 183 1 | GASKET/A 77 22 | GEAR/BEVEL/14/81 165 14
FRAME/OPEN/ROOT COMP | 128 5 GASKET/B 77 19 GEAR/BEVEL/15 226 10
FRAME/PITCHING ASSY | 18 1 GASKET/GEAR CASE 200 27 GEAR/BEVEL/15/15 114 5
FRAME/RAKE UP/FRONT | 121 1 GASKETT 67 18 115 5
FRAME/RAKE UP/LH 120 1 | GASSPRING COMP | 189 59 116 5
FRAME/RAKE UP/REAR | 121 57 | GASSPRING/CAB COMP | 189 62 117 5
FRAME/RAKE-UP/FRONT/ | 122 1 GAUGE/FUEL ASSY | 72 2 GEAR/BEVEL/15/17 169 24
FRAME/REAR CoMP | 16 7 GEAR 115 18 169 26
184 14 115 26 | GEAR/BEVEL/15/KEY17 |115 15

198 7 253 17 169 28

FRAME/REAR/5 165 1 253 19 | GEAR/BEVEL/17 199 17
FRAME/REAR/INNE COMP | 16 11 GEAR COMP | 66 40 GEAR/BEVEL/18 208 12
FRAME/REAR/RH ~ COMP | 198 5 GEAR BEVEL/15/78 114 7 GEAR/BEVEL/23 168 22
FRAME/RH COMP | 195 5 114 16 GEAR/BEVEL/27/88 165 12
198 23 116 7 | GEAR/BEVEL/28 226 20

FRAME/RH/5 COMP 123 35 116 11 | GEAR/BEVEL/29/81 166 11
FRAME/RH/UPPER COMP | 198 16 117 7 GEAR/BEVEL/31 199 28
FRAME/RH/UPPER/REAR | 198 19 117 16 GEAR/BEVEL/46/65 164 12
FRAME/RUNNING/P COMP | 16 1 GEAR, BEVEL, 14 193 15 GEAR/DIFF/12 9 4
FRAME/SIDE/5  COMP | 173 8 193 21 | GEAR/DIFFCASE 9 92
FRAME/SIDE/INNE COMP | 16 16 | GEAR, BEVEL, 14, 52 163 6 | GEAR/DIFFSIDE  ASSY | 9 7
FRAME/TANK/SIDE COMP | 225 33 167 23 GEAR/SIDECLUTCH COMP 5 2
FRAME/TRUCK ROLLER/L | 16 40 GEAR, BEVEL, 14, 77 168 18 GEAR/SIEVE ASSY | 212 3
FRAME/TRUCK ROLLER/R | 16 44 GEAR, BEVEL, 31, 77 168 36 GEAR/SPUR/10 27 8
FRAME/UPPER/5/CABIN |173 6 GEAR, BEVEL/14/6 166 18 GEAR/SPUR/10 COMP | 207 23
FUSE (BLADE/32V15A) 46 3 166 30 | GEAR/SPUR/106  COMP | 907 4
50 3 GEAR, BEVEL/16 167 25 GEAR/SPUR/14 ASSY 5 4

50 19 GEAR, BEVEL/16/4 166 8 GEAR/SPUR/15 169 33

52 4 166 15 GEAR/SPUR/16 ASSY | 207 71

FUSE, BLADE/32 46 4 GEAR, BEVEL/17 167 24 GEAR/SPUR/17 296 57
50 20 168 38 | GEAR/SPUR/19 229 94

FUSE/BLADE/32V05A 46 2 GEAR, BEVEL/18 167 32 GEAR/SPUR/20 4 3
52 2 GEAR, BEVEL/23 168 21 GEAR/SPUR/31 2 12

FUSE/BLADE/32V10A 50 2 168 44 GEAR/SPUR/32 7 1
59 3 | GEAR, SPUR, 8 230 5 207 38

FUSE/BLADE/32V20A 50 4 | GEAR, SPUR/12 102 15 | GEAR/SPUR/33 169 30
52 5 GEAR, SPUR/14 102 16 GEAR/SPUR/34 2 5

FUSE/BLADE/32V30A 50 5 GEAR/13 200 24 GEAR/SPUR/35-15 ASSY 6 2
52 6 GEAR/22-34-41 2 7 GEAR/SPUR/51 229 90

FUSE/BLADE/32V5A 50 6 | GEAR/BEVEL/13 9290 14 | GEAR/SPUR/6 COMP | 207 34
FUSE/SLOW BLOW/40A 49 10 2921 27 | GEAR/SPUR/90 COMP | 171 9




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/WINNOWER  ASSY | 212 11 GROMMET 109 7 GUIDE, ROLLER 229 51
GLASS/271X550X04 44 3 158 29 GUIDE, SENSOR 190 6
GLASS/DOOR/LOWER 41 2 GROMMET/ (16X25X2) 119 14 GUIDE, SPRING 101 4
GLASS/DOOR/UPPER 41 18 229 127 GUIDE, WIRE/SIEVE 216 14
GLASS/FRONT 37 1 232 18 | GUIDE/200 12 18
GLASS/FRONT/SIDE/LH 37 3 GROMMET/08X18X02 48 35 GUIDE/2ND COMP | 194 1
GLASS/FRONT/SIDE/RH 37 2 GROMMET/10 225 20 GUIDE/CENTER/LOWER 101 8
GLASS/LH/REAR 37 5 GROMMET/10X12X05 43 14 130 20
GLASS/SIDE/LH 43 1 44 4 GUIDE/CENTER/UPPER 101 6
GLASS/SIDE/LH/LOWER 37 4 | GROMMET/10X30X01 195 292 | GUIDE/CHAIN/5 COMP |233 929
GREASE NIPPLE 16 41 GROMMET/12X35X02 47 84 GUIDE/CHAIN/FRONT 209 25

16 45 GROMMET/15X17X05 41 5 GUIDE/CHAIN/LH/REAR | 128 3

17 17 41 21 GUIDE/CHAIN/REAR 211 10

17 25 41 35 | GUIDE/CHAIN/RH 136 9

18 26 41 44 | GUIDE/CRAWLER COMP | 16 25

GRILLE, AIR/OUTLET 47 18 41 57 GUIDE/CRAWLER/CENTER | 20 36
47 32 41 71 | GUIDE/CRAWLER/REAR 16 28

GRIP 33 3 43 4 GUIDE/CYLINDER ASSY | 189 21
37 28 | GROMMET/17X21X05 43 29 | GUIDE/CYLINDER/2ND | 187 923

44 41 | GROMMET/18X35X02 75 38 | GUIDE/CYLINDERCOMP | 189 9

185 25 GROMMET/25X30X03 190 19 GUIDE/DEVIDER/R 100 8

225 70 197 6 GUIDE/EJECTOR COMP |210 4

231 19 GROMMET/35X75X02 47 83 GUIDE/FRONT/RH 232 3

GRIP, BRAKE 44 35 | GUARD 19 10 | GUIDE/HARNESS 299 99
82 14 | GUARD, FRONT 188 60 | GUIDE/HEAD/LH  COMP | 1183 1

GRIP, LEVER 24 13 GUIDE 110 3 GUIDE/HEAD/LOWE COMP | 159 17
GRIP/04X12X50 142 8 152 14 GUIDE/HEAD/RH  COMP | 113 6
GRIP/09X64 189 16 155 6 GUIDE/HEAD/UPPER/CEN | 113 5
GRIP/12X25X60 100 20 195 18 GUIDE/LEVER/HST COMP | 25 36
GRIP/CHANGE 31 9 910 21 | GUIDE/LH COMP | 232 )
GRIP/FIRST 33 30 211 20 GUIDE/LOCK 41 64
GRIP/HST ASSY | 58 1 211 41 43 37
GRIP/POWERSTEERING/E | 32 4 225 48 GUIDE/LOCK COMP | 225 23
GROMMET 24 12 239 4 | GUIDE/LUG/LOWER/L 105 11
25 22 | GUIDE COMP | 15 1 107 11

45 7 186 1 108 11

45 8 194 5 | GUIDE/LUG/LOWER/R 106 11

45 25 210 19 109 11

56 27 223 12 GUIDE/LUG/UPPER 105 8

69 21 225 14 106 8

75 32 | GUIDE, CHAIN/REAR 136 3 107 8

105 7 | GUIDE, HEAD/LH 113 3 108 8

106 7 GUIDE, LOWER 101 1 109 8

107 7 | GUIDE, NARROW/FRONT | 102 48 | GUIDE/NARROW/RH COMP | 103 1

108 7 | GUIDE, NARROW/REAR 102 55 | GUIDE/RAKE UP/LHCOMP | 121 69

483



484

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
GUIDE/RAKEUP/RH COMP | 121 66 HANGER, SUPPORT 183 36 HOLDER/CENTER ~ COMP | 131 7
122 33 HARNESS 252 8 HOLDER/CHAFFER/GRAIN | 219 7

GUIDE/RBB/LH) 217 37 HARNESS, WIRE/NO. 8 49 17 219 8
GUIDE/RBB/RH 917 89 | HARNESS/ACH ASSY | 65 38 | HOLDER/CHAFFER/LH 219 3
GUIDE/REAR/RH 135 5 | HARNESS/AUDIO/E16 45 31 | HOLDER/CHAFFER/RH 219 4
GUIDE/RH 135 11 HARNESS/AUGER/1/SW 54 8 HOLDER/CUP ASSY | 81 19
135 18 HARNESS/AUGER/2/CSW 54 6 HOLDER/CUSHION 41 62

GUIDE/RH COMP | 97 31 HARNESS/CHASSIS/P 53 1 HOLDER/FRONT COMP | 210 8
239 5 | HARNESS/DPF ASSY | 50 22 | HOLDER/JE/9-9 74 183

GUTDE/ROOT COMP | 147 1 | HARNESS/ECU ASSY | 50 18 80 33
GUIDE/ROOT/REAR COMP | 161 23 HARNESS/ENGINE ASSY | 50 15 89 13
GUIDE/RUBBER 13 47 HARNESS/FRONT ~ ASSY | 51 1 112 12
186 11 HARNESS/GRAINTANK, 5 52 17 115 22

GUIDE/RUBBER/SIDE/5 | 161 25 HARNESS/LAMP ASSY | 55 1 144 3
GUIDE/SAFETY — COMP | 161 5 | HARNESS/MAIN  ASSY | 50 1 166 9
GUIDE/SEAL 229 30 HARNESS/MAIN/CABIN 46 1 179 39
GUIDE/SEAL CoMP | 184 23 HARNESS/PANEL ~ ASSY | 50 14 180 49
GUIDE/SEAT/SILENT/C |174 4 HARNESS/POWER/EXTRA 56 41 180 60
GUIDE/SENSOR/REAR 209 17 | HARNESS/SCR ASSY | 50 23 184 9
GUIDE/SPRING/LH 127 7 | HARNESS/SENSOR ASSY | 66 9 186 12
GUIDE/SPRING/RH 135 16 HARNESS/SOLENOID/ATP | 53 5 187 4
GUIDE/STALK 209 29 HARNESS/TANK/DE ASSY | 50 21 197 4
GUIDE/TUBE 229 80 HARNESS/THRESHE ASSY | 52 1 209 15
GUIDE/UPPER/REA COMP | 159 1 | HEATER, CORE 9250 10 | HOLDER/LH COMP | 127 1
GUIDE/WIND/LOWE COMP | 183 10 | HEX. BOLT 7 10 | HOLDER/RH COMP | 135 1
GUIDE/WINDOW COMP | 183 12 7 14 HOLDER/ROD coMpP | 36 42
HANDLE 41 28 HINGE coMp | 41 43 HOLDER/SPRING ~ COMP | 36 14
41 50 HINGE, REAR COVER 189 8 146 3

43 29 HINGE/DOOR 41 8 HOLDER/SPRING/15X31 | 140 11

HANDLE ASSY | 175 3 | HINGE/REAR 41 20 | HOLDER/SPRING/5 COMP | 140 5
176 2 43 3 HOLDER/SUB COMP | 189 44

231 2 HITCH/AUGER COMP | 229 24 HOLDER/SUPPORT 146 13

233 2 HOLDER 40 8 HOLDER/TENSION 158 4

233 4 250 6 HOLDER/TENSION COMP | 211 16

933 12 | HOLDER ASSY | 905 1 | HOLDER/TENSION/LH 152 9

233 21 HOLDER COMP | 205 2 HOLDER/TRANSFER COMP | 161 1

HANDLE comp | 37 22 HOLDER, BEARING 217 15 HOOK 13 36
HANDLE SET 41 27 HOLDER, BUFFER COVER |191 11 HOOK, UPPER 13 38
41 49 | HOLDER, FRONT 1927 5 | HOOK/110 134 5

43 21 | HOLDER, ROLLER/UPPER |999 492 | HOPPER/R/WINDOW 295 13

HANDLE/BASE/ INNER 41 29 HOLDER, SPRING 146 9 HORN 68 5
41 51 HOLDER, TANK SEAL 219 52 HORN ASSY | 68 1

43 23 HOLDER/ADJUST/5 COMP | 140 12 HORSE/18X22X77 24 4

HANDLE/STEP ASSY | 924 11 | HOLDER/AUGER 59 5 | HOSE 850 75 12
HANGER, SUPPORT 183 26 | HOLDER/CENTER ~ COMP | 131 1 | HOSE, COOLER/L 47 58




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HOSE, COOLER/S 47 64 HOSE/06X10X640 179 10 HOSE/COOLER/D ~ ASSY | 48 42
HOSE, LOW-PRESSER T.C | 70 1 HOSE/06X10X70 179 42 HOSE/COOLER/L ~ ASSY | 48 39

86 32 179 49 HOSE/COOLER/S ~ ASSY | 48 47

HOSE/035 102 56 | HOSE/07X10X950 75 94 | HOSE/DEF/PRESSURE 74 17
HOSE/04X07X130 181 4 | HOSE/09X15X2000 ASSY | 74 33 | HOSE/DEF/RETURN ASSY | 74 16
182 22 HOSE/100 182 1 HOSE/DEF/SUCTIO ASSY | 74 15

HOSE/04X07X1420 180 54 HOSE/120 179 57 HOSE/DRAIN/110 47 35
HOSE/04X07X1480 180 7 HOSE/12X19X35 155 16 HOSE/DRAIN/2300 47 37
180 23 | HOSE/1300 75 25 | HOSE/DRAIN/2500 47 41

182 5 | HOSE/13-15X800 ASSY | 74 28 | HOSE/DRAIN/310 47 34

HOSE/04X07X180 181 17 74 29 HOSE/DRAIN/620 47 39
HOSE/04X07X1920 180 31 HOSE/1360 75 14 HOSE/DRAIN/950 47 38
HOSE/04X07X2120 180 1 HOSE/14X22X1100 85 10 HOSE/FUEL/1300 ASSY | 73 19
HOSE/04X07X220 181 49 HOSE/14X22X1300 ASSY | 85 4 HOSE/FUEL/1350 ASSY | 72 57
HOSE/04X07X240 181 1 | HOSE/14X22X140 86 37 | HOSE/FUEL/1900 ASSY | 73 17
181 9 HOSE/14X22X330 89 15 HOSE/FUEL/260  ASSY | 73 13

181 14 HOSE/14X22X390 86 41 HOSE/FUEL/570  ASSY | 73 10

HOSE/04X07X2500 182 13 HOSE/14X22X420 92 17 HOSE/FUEL/800  ASSY | 73 15
HOSE/04X07X260 181 41 | HOSE/14X22X60 86 85 | HOSE/FUEL/L/870 ASSY | 73 3
182 27 | HOSE/14X22X730 ASSY| 85 21 73 21

HOSE/04X07X280 181 23 HOSE/15X22X2000 ASSY | 74 26 HOSE/HEATER/1300 48 53
HOSE/04X07X340 181 36 HOSE/15X22X800 ASSY | 74 31 HOSE/HEATER/850 47 53
HOSE/04X07X370 180 20 HOSE/15X23/FRONT 85 13 HOSE/HEATER/VALVE/13 | 48 52
181 28 | HOSE/15X23/REAR 85 14 | HOSE/HEATER/VALVE/22 | 47 48

HOSE/04X07X50 180 14 | HOSE/15X23X460 85 16 | HOSE/HEATER/VALVE/57 | 47 50
181 33 HOSE/15X24X870 ASSY | 90 3 HOSE/HYDRAULIC/460 93 23

181 44 90 4 HOSE/HYDRAULIC/900 93 11

HOSE/04X07X540 180 43 HOSE/19X27/REAR 91 9 HOSE/HYDRO/1150 ASSY | 84 9
HOSE/04X07X70 180 10 HOSE/19X27X500 84 5 HOSE/HYDRO/2450 ASSY | 94 14
HOSE/04X07X700 180 59 | HOSE/19X31X360 91 3 | HOSE/INTERCOOLER/INL | 77 16
HOSE/04X07X750 180 48 91 7 HOSE/INTERCOOLER/OUT | 77 6
HOSE/04X07X860 180 38 HOSE/2500 179 63 HOSE/RADIATOR/LOWER 75 9
HOSE/04X07X960 181 54 HOSE/25X34X155 88 8 HOSE/RADIATOR/UPPER 75 7
HOSE/06X10X1070 179 18 | HOSE/3000 45 94 | HOSE/RUBBER 75 923
179 29 | HOSE/39X45X70 79 12 | HOSE/T/C/OUTLET 77 924

HOSE/06X10X1300 182 10 HOSE/415 coMp | 88 18 HOSE/TANK 179 4
HOSE/06X10X1320 179 60 HOSE/420 89 9 HOUSING/AXLE/LH 1 11
HOSE/06X10X140 179 38 HOSE/530 87 10 HOUSING/AXLE/RH 1 12
179 54 | HOSE/600 179 6 | HST ASSY | 88 1

HOSE/06X10X180 179 95 | HOSE/80 89 4 | HST/21 ASSY | 207 1
HOSE/06X10X200 179 14 HOSE/BREATHER/650 74 8 HUB 17X25X20 185 22
HOSE/06X10X2200 182 19 HOSE/CAC/ENGINE/INLE | 77 1 HUB (40X16. 5) 204 39
HOSE/06X10X280 179 22 HOSE/CLEANER/INLET 76 4 HUB (40X28. 5) 204 38
HOSE/06X10X360 179 35 | HOSE/CLEANER/OUTLET/ | 76 12 | HUB/12X17X11 299 128
HOSE/06X10X490 179 32 76 24 | HUB/14X34X20 136 8

485



486

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
HUB/20X25X28 17 11 INSULATOR 250 44 INSULATOR/20X210 47 26
17 20 | INSULATOR(8X1580) 81 15 178 17

18 14 INSULATOR/05X03X540 25 58 INSULATOR/20X225X28 47 95

HUB/20X30X18 170 24 INSULATOR/05X800 41 4 INSULATOR/220X219 81 8
HUB/20X30X36 170 44 | INSULATOR/08X03X2 47 20 | INSULATOR/245X175 38 9
HUB/21X25X17 32 10 INSULATOR/08X1000 37 17 INSULATOR/279X414 81 7
HUB/34X28X49 10 10 39 13 INSULATOR/290X410 81 14
HUB/8X12X12 11 19 INSULATOR/08X230 47 17 INSULATOR/30 56 8
HUB/INSULATOR ~ COMP | 71 23 | INSULATOR/1000 183 9 232 924
71 81 | INSULATOR/1030 37 16 | INSULATOR/30X210 47 923

HUB/MIRROR COMP | 190 17 INSULATOR/1040 37 30 INSULATOR/315 75 46
HUB/SENSOR COMP | 66 13 INSULATOR/1050 39 11 INSULATOR/338 81 9
HUB/SUCTION COMP | 223 6 INSULATOR/ 1055 185 8 INSULATOR/3490 75 39
HUB/WHEEL/07 7 15 INSULATOR/10X05X610 75 4 INSULATOR/350X450 39 9
INLET, OIL FILLING 194 1 | INSULATOR/10X10X1500 | 44 9 | INSULATOR/35X280 ]9 9
INSULATER/1000 225 3 INSULATOR/10X10X360 23 8 INSULATOR/365 233 16
INSULATER/20X172 62 8 37 26 INSULATOR/371X414 23 6
INSULATOR 23 13 INSULATOR/10X10X593 25 76 INSULATOR/395 185 2
95 74 | INSULATOR/10X10X650 | 75 3 | INSULATOR/40X595 25 98

25 75 75 35 | INSULATOR/420 81 10

37 27 INSULATOR/10X10X850 23 7 INSULATOR/435 25 19

38 9 INSULATOR/10X400 25 29 INSULATOR/45 204 3

38 10 233 14 INSULATOR/450X450 39 10

39 926 | INSULATOR/10X580 95 57 | INSULATOR/50X280 40 3

44 10 INSULATOR/110 185 14 INSULATOR/55 187 12

44 17 204 6 | INSULATOR/550 25 18

45 43 INSULATOR/12X1030 37 25 25 59

47 69 39 7 INSULATOR/560 81 11

56 7 INSULATOR/130X155 38 8 INSULATOR/573X63 81 6

75 5 | INSULATOR/130X180 38 7 | INSULATOR/605 189 3

79 2 INSULATOR/130X200 38 6 INSULATOR/70 204 5

81 4 INSULATOR/130X310 38 11 INSULATOR/795 185 19

81 5 INSULATOR/148 204 7 204 2

81 12 | INSULATOR/155X344 38 3 | INSULATOR/80X160 47 24

185 20 | INSULATOR/15X100 75 41 | INSULATOR/890 185 16

204 4 75 43 | INSULATOR/COVER/FILL | 25 79

225 26 | INSULATOR/15X150 75 40 81 18

225 27 INSULATOR/15X30X0 24 9 INSULATOR/DOOR 41 3

995 44 | INSULATOR/15X40 75 44 | INSULATOR/DPF COVER/ | 80 10

295 84 | INSULATOR/15X670 47 18 80 14

229 61 INSULATOR/15X715 25 77 80 15

231 10 INSULATOR/180X310 38 12 80 16

231 18 INSULATOR/182X213 81 3 80 20

239 9 | INSULATOR/1980 185 15 | INSULATOR/DUCT 47 16

933 13 | INSULATOR/200 189 4 | INSULATOR/ENG 71 924




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
INSULATOR/ENG 71 32 JOINTT/2 179 37 KEY/08X07X33 10 5
INSULATOR/FRONT/LOWE | 38 13 179 59 KEY/14X08X48 188 52
INSULATOR/FRONT/UPPE | 38 1 182 4 KEY/5X5X41 83 28
INSULATOR/HATCH 44 40 182 192 | KEY/7X7X44 199 9
INSULATOR/HEAD 191 @3 | JOINTT/3 179 928 | KEY/8X7X36 188 54

158 24 179 31 202 11

168 7 179 53 KEY/TANK ASSY | 72 15

INSULATOR/LOCK/DOOR 42 12 | JOINTTCAP 179 48 | KNIFE/J5 ASSY | 118 1
INSULATOR/LUG/HEAD | 158 26 179 68 | KNIFE/LH COMP | 248 1
INSULATOR/PANEL/1 57 2 | JOINTTUNIT 179 45 | KNIFE/RH COMP | 248 3
INSULATOR/PANEL/3 57 3 179 65 KNOB 47 92
INSULATOR/PLATE/IN 25 82 | KEY 126 4 251 13
INSULATOR/PLATE/REAR | 25 10 134 2 KNOB SET 57 17
INSULATOR/REARCOVER 38 5 139 2 KNOB/12X60 161 6
INSULATOR/ROOF/FRONT | 39 8 149 8 | KNOB/A/C 251 17
INSULATOR/ROOF/LH 39 5 149 15 KNOB/B/20 56 22
INSULATOR/ROOF/RH 39 6 149 20 56 25
INSULATOR/SHUTTER 47 93 164 11 56 34
INSULATOR/SIDE/LH 43 2 170 9 56 36
INSULATOR/SIDECOVER | 925 48 | KEY ASSY | 56 38 | KNOB/LOCK/DOOR 49 )
INSULATOR/TANK 72 20 KEY, GEAR CLUTCH 189 24 KNOB/LOCK/ INNER 42 9
72 22 226 21 | KNOB/VOLUME 56 15

INSULATOR/TANK/260 72 8 KEY, 07X08X18 20 10 56 20
INSULATOR/TANK/270 79 9 | KEY, BEVEL 193 10 | LABEL/ACTUATOR/E16 |239 53
INSULATOR/VALVE 86 30 | KEY,BEVEL GEAR 111 11 | LABEL/AIRCON 239 17
INSULATOR/WS/1800 41 19 KEY, CHAIN GEAR 200 25 LABEL/AIRCONFILTER/E | 239 19
INTERCOOLER/34 COMP | 77 8 208 16 LABEL/AUGER SAFETY 239 48
JOINT BALL MOSLH 171 18 KEY, CONVEY GEAR 130 8 LABEL/AUGER/E16 239 63
JOINT BALL MOSRH 171 16 214 19 LABEL/AUGER/FRONT 238 1
JOINT, PLANTING DRIVE | 104 9 | KEY, DRIVE SHAFT 115 16 | LABEL/AUGER/REAR/LH | 9238 9
150 2 167 39 LABEL/AUGER/REAR/RH | 238 3

153 2 168 19 | LABEL/AUGER/SE/E16 59 2

156 2 169 29 | LABEL/BELT/5101/E16 |239 41

211 95 | KEY, ECCENTRIC LH 990 27 | LABEL/CAUTION/AUGER |240 12

JOINT, SIDE GLASS 47 78 | KEY, PULLEY 200 3 | LABEL/CAUTION/AUGER/ | 240 40
JOINT/1/06-10 179 5 KEY, SPROCKET 165 15 LABEL/CAUTION/BATTER | 240 7
JOINT/LINK SET | 208 27 208 8 LABEL/CAUTION/BELT/E | 240 24
JOINT/UNIVERSAL SET |149 9 217 7 240 29
JOINTT/1 179 24 217 18 240 35
179 34 217 28 | LABEL/CAUTION/CHAIN/ | 240 23

179 41 221 6 240 28

179 56 KEY/05X05X07 4 4 LABEL/CAUTION/COVER/ | 240 6

179 62 KEY/05X05X29 207 8 240 25

182 21 KEY/07X07X20 170 2 240 36

JOINTT/2 179 21 | KEY/07X08X66 202 7 | LABEL/CAUTION/DEF/EL | 239 292

487



488

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
LABEL/CAUTION/DIVIDE | 240 19 LABEL/LUBRICATION/EL | 239 33 LABEL/WORK/SWITCH/E1 | 239 45
LABEL/CAUTION/GEAR 239 55 LABEL/MAINTENANCE/A/ | 239 6 LABEL/WORKING/E16 239 3
LABEL/CAUTION/HAND 240 32 LABEL/MAINTENANCE/OI | 239 66 LAMP, WORKING 67 23
LABEL/CAUTION/REMOTE | 240 38 | LABEL/OIL/CHANGE/E16 |239 32 67 924
LABEL/CAUTION/SHAFT 239 54 | LABEL/OIL/E16 240 29 67 25
LABEL/CAUTION/SPIRAL | 240 33 LABEL/OPEN/E16 239 56 67 28
LABEL/CAUTION/STEP/E | 240 1 LABEL/PANEL/CAB/E16 25 32 LAMP/BACKUP ASSY | 67 17
LABEL/CAUTION/THRESH | 240 26 LABEL/PIN/FRONT/E16 |239 10 LAMP/COMBINATION/F 67 3
LABEL/CAUTION/WASH/K | 239 60 | LABEL/PIN/SOLENOID/E |239 12 | LAMP/COMBINATION/R 67 10
LABEL/CHAIN/OPEN/K  |239 40 | LABEL/PIN/THRESHER/E 239 11 | LAMP/ROOM ASSY | 45 1
LABEL/CHANGE/RAISE U | 58 6 LABEL/POWER STEERING | 239 5 LAMP/WORKING/55 ASSY | 45 44
LABEL/CLEAN/K 239 43 LABEL/PULL/OPEN/E16 | 239 64 67 1
LABEL/COVER/CLOSE/E1 | 239 46 LABEL/RAIL OPEN/CHAI | 239 31 LAMP/WORKING/LH ASSY | 178 19
LABEL/COVER/ROCK/F/E | 239 50 LABEL/REAPING STOP/E | 58 3 LAMP/WORKING/RH ASSY [ 178 21
LABEL/COVER/ROCK/R/E | 9239 49 | LABEL/REAPOPEN/E16 |239 87 | LEAD COMP | g7 22
LABEL/CUTTER/E16 239 25 LABEL/RELAY/CAB/E16 | 239 20 LENS 67 4
LABEL/DANGER/BATTERY | 240 8 LABEL/SEAL/E16 239 52 67 5
LABEL/DANGER/FIRE/E1 | 240 14 LABEL/SLOWBLOW/1/E16 | 239 29 67 11
LABEL/DEPTH 9239 35 | LABEL/SLOWBLOW/2/E16 |239 30 67 12
LABEL/DEPTH/K 58 4 | LABEL/SPEED/E16 239 36 67 19

240 34 | LABEL/SPIRAL/E16 239 57 67 26
LABEL/DIESELFUEL/E16 | 240 15 LABEL/STEP/E16 239 14 249 4
LABEL/DISCHARGE/E16 | 239 9 LABEL/SUPPORT/ADJUST | 239 34 LEVER 13 41
LABEL/DOOR/E16 9239 94 | LABEL/SW/1/E16 56 12 81 923
LABEL/DOOR/K 239 16 LABEL/SW/2/E16 56 17 189 57
LABEL/DPF/E16 239 26 LABEL/TANKOPEN/E16 239 42 251 3
LABEL/DROPPER/K 239 51 LABEL/TURNING FORCE/ | 58 5 251 4
LABEL/EJECT/E16 239 47 LABEL/UREAWATER/E16 | 239 15 251 5
LABEL/ELECTRIC/THRES | 239 23 LABEL/VOLUME/1/E16 239 7 LEVER ASSY | 206 1

239 59 | LABEL/VOLUME/2/E16 |239 8 | LEVER COMP 183 24
LABEL/ENGINE/E16 240 10 LABEL/WARNING/BURN/E | 240 2 183 34
LABEL/ENGINEOIL/DH-2 | 240 37 LABEL/WARNING/CHAIN/ | 240 30 225 67
LABEL/ENGINESTOP/E16 | 239 44 LABEL/WARNING/CUTTER | 240 31 LEVER, CONTROL/A/M 250 21
LABEL/FILTER 9239 65 | LABEL/WARNING/DPF/El | 240 16 | LEVER, FRONT/A/M 250 19
LABEL/FRONGAS/E16 939 18 | LABEL/WARNING/DRIVE/ | 240 13 | LEVER, MODE/FRONT 250 14
LABEL/FRONT GUARD/ 240 20 LABEL/WARNING/FAN/E1 | 240 4 LEVER, MODE/REAR 250 13

240 21 LABEL/WARNING/KNIFE/ | 240 18 LEVER, REAR/A/M 250 17
LABEL/FUEL FILLER OP | 240 39 LABEL/WARNING/LAMP/E | 239 62 LEVER, REAR/A/M/2 250 20
LABEL/FUSE/ECU/E16 |239 28 | LABEL/WARNING/LOCK/E | 240 9 | LEVER, VALVE 47 44
LABEL/FUSE/ENGINE/E1 | 939 1 940 17 | LEVER/CHANGE  COMP | 33 23
LABEL/FUSE/RUNNING/E | 239 27 LABEL/WARNING/PARKIN | 239 13 LEVER/DIVIDER/CAB 100 19
LABEL/FUSE/THRESHER/ | 239 58 LABEL/WARNING/RADIAT | 240 5 LEVER/EJECT 189 14
LABEL/HYDRAULIC/OIL/ | 240 3 LABEL/WARNING/RAKE U | 239 4 LEVER/EJECT COMP | 189 15
LABEL/KEY/SWITCH/E16 | 239 92 | LABEL/WARNING/WORK/E | 240 27 | LEVER/HST COMP | 30 16
LABEL/LEVER/DIVIDER/ | 239 38 | LABEL/WASHER/WIPER/F | 45 28 | LEVER/LOCK 185 24




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
LEVER/LOCK ASSY | 128 8 LUG/RAISEUP ASSY | 104 1 METAL/SYNCHRO 33 8
LEVER/LOCK/HATC COMP | 44 34 MANIFOLD/AT/292 247 METER/E16 ASSY | 56 3
LEVER/OPERATION ASSY | 33 1 MANIFOLD/P/292 247 62 MIRROR ASSY | 37 14
LEVER/RADTATOR COMP | 82 13 | MANUAL/OPE/REARMONIT | 69 5 | MIRROR/LH 190 11
LEVER/SENSOR/ACK 142 7 | MARK, CLEANER DOOR/K | 9239 @1 | MODULE/DEF ASSY | 74 3
LEVER/STEERING ASSY | 32 1 MARK, REAPING LOCK/K | 240 11 MONITOR/BACK SET 69 1
LEVER/SUB comp | 31 3 MAT/FLOOR 35 9 MOTOR 45 18
LID/MONITOR 57 5 METAL 14 6 102 28
LINER, CHAIN ADJUST/6 | 138 4 199 41 171 5
LINER, CHAIN BRACKET |138 13 207 77 299 100
LINER, CHAIN/LOWER 138 9 METAL, RAISE-UP, LH 114 9 250 31
LINER/CHAIN COMP | 136 7 117 9 MOTOR ASSY | 27 6
LINING/50 229 134 METAL, RAISE-UP, RH 114 10 207 67

231 4 117 10 | MOTOR, WIPER 45 5
LINING/BRAKE 9207 73 | METAL, WINNDWER LH | 9214 6 | MOTOR, ZOOM AUGER 299 110

229 89 METAL, WINNDWER RH 214 23 MOTOR/ACK ASSY | 141 21

229 91 216 4 | MOTOR/AUGER ASSY 230 1
LINING/HST 30 7 METAL/1ST/LH 220 20 MOTOR/CLUTCH/UNLOAD 29 3
LINK 125 9 | METAL/2ND 193 29 | MOTOR/DC ASSY | 28 1

129 2 | METAL/AUGER 228 1 34 1

133 2 | METAL/AUGER/JOINT 228 22 83 171
LINK SET 137 2 METAL/COVER COMP | 189 5 213 3

143 2 METAL/CRANK 119 1 MOTOR/LH ASSY | 212 6
LINK, OFFSET 125 3 217 11 212 14

129 3 | METAL/DRUM 221 10 | NET 250 36

133 3 | METAL/END 229 57 | NET/18 219 16
LINK, JOINT SET | 204 46 METAL/EXHAUST/DPF 78 2 NET/LOWER 82 4
LINK, OFFSET 148 2 METAL/EXHAUST/ENG 78 1 NET/UPPER 82 2
LINK, OFFSET SET {204 47 METAL/FAN/2ND 216 7 NIPPLE, GREASE 13 5
LINK/OFFSET SET 137 3 | METAL/FRONT ASSY | 17 35 16 42

143 3 METAL/HOLDER COMP | 207 80 16 46
LINK/SENSOR/ACK 142 6 METAL/LIFT/LH 13 13 20 31
LINKPIN 172 16 METAL/LIFT/UPPER 13 21 183 4
LOCK 66 38 | METAL/LIFT/UPPER/RH | 13 33 9298 33
LOCK COMP | 200 28 | METAL/MIDDLE/LH 299 9 | NIPPLE, GREASE/B-M6F | 18 7
LOCK/BRAKE CoMP | 36 21 METAL/MIDDLE/RH 229 1 229 10
LOCK/DOOR/RH ASSY | 42 7 METAL/PITCHING ASSY | 18 16 NIPPLE, GREASE/PT1/8 20 16
LOCK/FRONT COMP | 184 5 METAL/RAISE-UP 115 20 NOZZLE/A 180 3
LOCK/REAR COMP | 184 16 | METAL/RATSEUP/RH 116 9 180 12
LOD/TENSION/M8X72 48 28 | METAL/SPIRAL 297 12 180 16
LUG/120 ASSY | 211 24 METAL/SUCTION/RH 223 180 25
LUG/HEAD/CENTER ASSY | 153 1 METAL/SUPPLY 164 180 33
LUG/HEAD/LH ASSY | 150 1 METAL/SUPPLY/LOWER 149 180 40
LUG/HEAD/RH ASSY | 156 1 METAL/SWING 13 180 45
LUG/RATSE-UP 104 4 | METAL/SWIVEL 166 21 180 51

489



490

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NOZZLE/A 180 56 NUT, CAP/M8 41 25 NUT, WASHER/M6 186 14
180 62 41 48 188 18
181 6 41 79 190 4
181 11 43 6 190 10
181 19 102 47 191 7
181 25 | NUT, FLAT/M4 62 42 191 10
181 30 66 12 218 21
181 38 66 42 219 28
181 46 NUT, LEFT THREAD/M16 |119 7 219 47
181 51 119 10 219 53
181 56 | NUT, SM/M10 64 32 225 30
182 8 64 48 225 47
182 15 207 37 231 13
182 24 | NUT, SPEED/M4 236 11 233 9
182 29 |NUT,U 245 6 233 37
NOZZLE/WASHER ~ ASSY | 45 26 246 6 NUT/CAP/MO5 43 18
NOZZLESTOPPER 180 4 NUT, WASHER/M6 24 22 44 9
180 27 45 46 | NUT/CAP/M06 41 42
180 35 49 6 41 61
180 41 65 8 41 176
180 46 65 33 43 35
180 52 75 50 NUT/FLANGE/M10 78 3
180 57 105 5 78
180 63 105 19 78 12
181 7 106 5 | NUT/FLANGE/M6 155 18
181 12 106 19 178 23
181 21 107 5 | NUT/LH/MO8 171 19
181 26 107 19 | NUT/LH/M27X2 17 30
181 31 108 5 NUT/MO5 45 41
181 39 108 19 | NUT/MO8 152 24
181 47 109 5 152 30
181 52 109 19 155 14
181 57 120 27 155 17
182 16 121 25 158 13
182 25 121 52 158 22
NUT 45 10 121 64 175 7
229 67 122 25 176 6
229 70 123 30 178 9
249 1 149 26 178 12
250 29 161 15 | NUT/MIO 10 23
NUT, CAP/M12 189 18 161 17 14 4
NUT, CAP/M6 24 8 161 27 14 9
65 3 168 8 14 13
189 11 183 33 30 24
NUT, CAP/M8 41 17 183 39 31 12




Alpabetical Index

491
3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M10 31 14 NUT/M12 190 16 NUT/M4 66 26
31 16 200 6 | NUT/M6 39 14
33 20 201 30 39 15
36 26 202 26 45 12
36 36 208 11 47 71
45 48 208 24 68 4
64 34 209 22 83 173
64 50 214 22 105 6
120 13 217 19 106 6
121 14 217 29 107 6
121 38 220 30 108 6
122 14 221 9 109 6
123 16 227 6 114 14
139 6 227 10 117 14
139 12 228 27 188
142 5 | NuT/M12, P=1. 25 193 13 207 9
142 12 199 31 | NUT/M6B 57 16
183 25 | NUT/M12/7T 16 34 | NUT/M8 3 10
183 35 48 4 15 11
189 35 83 31 18 5
189 43 83 35 26 18
201 11 | NUT/M14 30 13 27 21
207 6 30 14 30 10
212 23 | NUT/M14,P=1.5 199 18 30 22
215 5 | NUT/M16 10 15 30 27
216 19 19 12 30 29
217 8 20 35 31 7
223 11 199 5 36 16
225 61 | NUT/M16 P=1.5 20 14 36 48
NUT/M10/7T 139 19 | NUT/M16,P=1.5 20 15 48 11
141 13 119 6 48 29
167 41 119 9 49 13
167 42 119 16 69 16
NUT/M12 5 17 119 39 72 24
30 34 119 40 83 42
33 12 207 76 83 82
37 11 229 95 100 14
71 5 NUT/M16X1 13 37 102 44
71 12 | NUT/M20 10 8 103 7
141 29 21 12 111 7
162 4 202 10 126 9
170 13 | NUT/M24/7T 7 19 130 15
170 14 | NUT/M27X2 17 28 134 7
170 40 93 7 145 10
188 57 | NUT/M3 66 16 149 45




492

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/M8 170 31 NUT/WASHER/M5 231 6 NUT/WASHER/M6 225 83
170 37 233 6 229 99
170 50 NUT/WASHER/M6 25 37 244 31
171 17 25 39 | NUT/WASHER/MS 16 924
176 11 25 42 23 15
185 12 25 46 25 63
185 28 25 b5 25 80
192 12 33 35 26 6
197 18 36 41 26 8
200 16 45 16 26 10
201 22 45 33 27 24
201 41 47 30 28 4
201 50 47 94 29 5
207 62 50 17 29 13
216 12 64 16 32 29
229 97 65 37 34 4
231 23 66 35 44 29
248 21 68 3 48 10
NUT/M8/7T 229 96 76 19 48 18
NUT/M8X30 100 15 82 10 56 9
NUT/SPEED/U/M05 47 31 82 12 56 28
NUT/SPRINGWASHER 188 10 100 33 60 6
188 12 105 22 62 10
188 14 106 22 62 15
188 16 107 22 69 15
188 38 108 22 72 23
188 45 109 22 72 27
NUT/WASHER/M10 36 2 112 6 72 30
192 3 159 10 72 38
199 9 180 6 72 50
204 21 180 28 74 11
204 34 180 37 75 37
209 9 180 42 75 52
211 7 180 47 77 15
211 23 180 53 78 19
226 47 180 58 80 17
NUT/WASHER/M12 204 41 180 64 80 32
229 T4 181 8 80 34
NUT/WASHER/M4 72 4 181 22 82 7
NUT/WASHER/M5 41 66 181 32 83 70
43 39 181 53 83 175
45 4 181 58 91
57 19 182 18 95 5
66 37 210 3 97 16
69 34 219 37 97 35




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/WASHER/M8 98 NUT/WASHER/M8 175 16 NUT/WASHER/M8 202 16
100 7 176 14 204 51
100 32 176 17 206 7
102 46 183 7 207 59
102 54 183 9 208 5
105 2 183 16 210 9
105 10 183 41 210 23
105 12 183 47 211 17
106 2 183 50 211 36
106 10 183 64 211 43
106 12 184 4 212 31
107 2 184 10 213 6
107 10 184 13 213 9
107 12 184 21 214 18
108 2 184 22 217 23
108 10 184 27 218 7
108 12 184 30 218 10
109 2 185 4 218 13
109 10 185 11 218 29
109 12 185 17 218 35
110 5 186 5 219 19
112 4 186 10 219 50
112 11 187 2 220 4
120 23 187 13 220 25
121 21 187 18 221 16
121 48 187 25 221 19
122 21 188 21 225 9
123 26 188 24 225 12
130 21 189 17 225 15
138 5 189 52 225 17
138 8 189 56 225 28
142 14 191 2 225 32
149 47 191 14 225 42
152 7 191 18 225 49
152 10 192 9 225 81
152 13 192 11 229 47
155 2 194 7 229 62
155 8 195 10 229 138
158 5 197 9 232 7
158 16 197 19 232 10
159 19 198 3 232 13
161 12 198 4 232 23
170 57 198 9 233 17
171 20 198 31 233 29
175 14 201 61 233 32

493



494

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
NUT/WASHER/M8 233 34 0-RING/1A, P8 207 18 O-RINGSEAL 253 3
233 39 226 6 253 4

234 2 0-RING/1A, P9 64 22 ORNAMENT 251 2

244 13 64 38 | ORNAMENT/5101 236 3

OFFSET/LINK SET |208 26 | 0-RING/1A, S29 92 7 236 5
OILER 241 1 0-RING/1B, G65 245 10 ORNAMENT /ALLOW 239 21
OILSEAL/DC10207 97 17 0-RING/1B, G75 HS90 246 10 ORNAMENT/TSEKI/420 236 8
244 14 0-RING/1B, G80 246 11 ORNAMENT/ISEKI/500 236 6

ORIFICESETS/M6XO0. 7 86 11 | O-RING/1B,P10 247 31 236 7
ORIFICESETS/M6X1.5 9247 15 947 48 | ORNAMENT/ISEKI/SYMBO | 236 9
ORIFICESETS/M6X2. 0 93 15 0-RING/1B, P11 86 6 ORNAMENT/ JAPAN 236 1
ORIFICESETS/M6X2. 5 86 26 86 10 236 2
0-RING 47 60 86 22 236 4
47 65 86 25 | ORNAMENT/ZOOM 235 1

47 81 947 10 | OUTLET/AUGER  COMP |2929 79

48 40 0-RING/1B, P12 247 27 PACKING 75 18

48 43 247 42 75 21

48 48 | 0-RING/1B, P14 247 30 250 7

0-RING/1A, G125 8 4 247 46 250 8
0-RING/1A, G25 85 2 247 58 250 9
89 7 247 81 250 32

0-RING/1A, G50 207 2 0-RING/1B, P16 247 9 250 40
0-RING/1A, G80 1 17 247 13 PACKING, ROD 94 5
88 3 247 45 PACKING/PISTON 245 3

0-RING/1A, P12 16 49 | O-RING/1B, P18 84 8 | PACKING/ROD 245 )
220 19 88 12 246 3

221 32 88 17 246 8

0-RING/1A, P14 3 7 88 20 | PAD/HAND 57 13
85 20 246 5 | PANEL/AC 47 8

86 8 247 78 | PANEL/AUGER/SZ/E16 59 1

169 27 0-RING/1B, P20 247 5 PANEL/CONTROL ~ ASSY | 47 2

0-RING/1A, P16 115 17 247 17 PANEL/FRONT 57 1
168 20 247 22 | PANEL/LH/REAR COMP | 33 32

0-RING/1A, P18 165 16 0-RING/1B, P22 247 12 PANEL/SW/1/E16 56 11
0-RING/1A, P20 1 21 | O0-RING/1B, P6 247 56 | PANEL/SW/2/E16 56 16
0-RING/1A, P28 81 24 0-RING/1B, P7 247 32 PANEL/UPPER ASSY | 56 1
0-RING/1A, P30 227 11 247 44 PANNEL, CONTROL 251 1
0-RING/1A, P50 166 22 247 69 | PATCH/SEAL/10 228 34
O-RING/1A, P8 1 10 247 76 237 1
74 7 | O-RING/1B, P9 247 16 237 2

83 15 | 0-RING/1B,S16 247 4 237 3

167 6 | 0-RING/1B, S20 245 5 237 4

169 16 | O-RING/AS568/013  |247 23 237 5

193 6 | 0-RING/AS568/014 247 24 237 6

200 10 | O-RING/AS568/015 247 925 237 7




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PATCH/SEAL/10 237 8 PIN, SPLIT/2. 5X20 24 15 PIN, SPLIT/4X30 229 122
PATCH/SEAL/20 196 1 212 19 PIN, SPRING/4X20 W 207 70
PEDAL/BRAKE COMP | 36 1 212 26 PIN, SPRING/4X25 W 102 22
PEDAL/RAKEUP  COMP | 36 25 | PIN, SPLIT/2. 5X25 27 4 | PIN, SPRING/6X32 W 190 13
PIN 149 12 | PIN, SPLIT/2X12 100 27 | PIN, SPRING/6X40 W 37 13

214 9 PIN, SPLIT/3X15 36 18 PIN, ST, A/8X16 199 24

251 6 36 44 PIN, ST, A/8X18 88 4

PIN COMP | 82 6 82 17 | PIN, ST, B/6X16 247 53
PIN, 06X23 230 6 189 48 | PIN, ST, B/8X16 1 3
PIN, BLOW OUT PROTECT | 189 50 9234 @ | PIN,ST,B/8X18 165 2
PIN, HAIR 15 5 PIN, SPLIT/3X20 36 47 165 6
26 20 64 24 167 2

110 7 64 40 167 8

127 4 100 22 167 36

131 6 100 25 168 2

135 4 100 30 168 32

140 8 102 38 | PIN, TENTION 201 27

141 32 102 51 PIN/08X36 170 29

146 18 102 58 170 35

152 18 141 31 | PIN/08X37 229 49

158 7 144 12 | PIN/08X50 15 4

170 33 146 17 | PIN/08X54 43 11

170 39 161 10 | PIN/08X79 41 9

211 39 210 12 41 67

215 6 210 18 44 21

219 14 219 15 | PIN/10X117 209 20

PIN, HAIR/16 100 4 225 77 PIN/10X121 35 11
128 7 PIN, SPLIT/3X25 30 19 PIN/10X23 170 17

PIN, LUG 150 5 30 32 170 25
153 5 36 10 | PIN/10X28 144 10

156 5 94 9 | PIN/10X32 214 17

211 28 94 12 PIN/10X54 CoMP | 32 8

PIN, ROLLER 229 43 128 12 PIN/10X67 139 17
229 126 130 12 209 8

PIN, ROLLER/15X75.5 | 155 10 131 3 | PIN/10X87 139 9
PIN, SNAP/6 212 28 140 16 PIN/116 coMp | 13 14
231 8 145 3 | PIN/12X40 223 9

PIN, SPLIT/2. 5X15 11 22 172 11 PIN/12X45 140 14
29 9 213 13 | PIN/12X72 161 8

33 29 225 69 | PIN/12X97 229 144

36 24 PIN, SPLIT/3X30 93 20 PIN/14X54 94 7

36 51 102 7 | PIN/14X80 94 10

64 31 197 21 PIN/14X838 COMP | 192 1

64 47 | PIN, SPLIT/4X20 205 9 | PIN/15X143 298 94

83 68 | PIN, SPLIT/4X25 205 6 | PIN/15X193 14 7

495



496

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN/15X193 14 11 PIN/SNAP 189 64 PLATE 18 24
PIN/15X23 13 39 213 11 20 20
PIN/15X34 135 13 225 66 25 23
PIN/15X38 13 34 225 79 25 45
PIN/15X58 172 7 | PIPE COMP| 1 19 25 85
PIN/15X88 11 9 76 22 25 87
PIN/16X63 100 2 77 4 27 10
PIN/16X65 93 19 77 18 29 12
PIN/17X75 158 20 86 40 40 6
PIN/17X78 152 28 91 5 44 38
PIN/18X32 229 120 91 11 47 29
PIN/18X60 139 10 PIPE, CLIP 92 15 64 5
PIN/20X102 COMP 93 8 94 18 75 6

93 16 PIPE/BREATHER 89 11 75 31

PIN/20X65 17 39 | PIPE/CLUTCH COMP | 92 16 75 49
PIN/20X90 comp | 17 42 PIPE/EXHAUST COMP | 78 17 76 18
PIN/22X103 87 7 PIPE/FLEX COMP | 79 1 94 15
PIN/22X137 COMP | 17 46 PIPE/FUEL 72 58 94 16
PIN/35X70 18 6 PIPE/FUEL/INLET 73 1 101 7
PIN/60 155 15 | PIPE/FUEL/RETURN 73 2 145 11
PIN/ARM COMP | 97 20 PIPE/FUELFEED  COMP | 72 11 188 32
244 17 PIPE/HEATER COMP | 47 56 190 9

PIN/CYLINDER COMP | 165 19 PIPE/LLC COMP | 74 35 193 2
PIN/GUIDE COMP | 198 21 PIPE/LUBRICATION 83 16 197 22
PIN/HAIR 299 145 PIPE/OUTLET COMP | 77 21 211 49
PIN/LOCK COMP | 225 74 PIPE/P/A coMp | 93 21 217 26
PIN/LOCK/RAISEUP 110 6 PIPE/P/B CoMP | 93 22 221 2
PIN/LUG 104 5 PIPE/POWER STEERING/ | 92 13 225 4
PIN/MO8X87 152 20 92 14 225 37
158 9 | PIPE/SUCTION/CLUTCH 85 1 2929 125

211 33 PIPE/TAIL/A COMP | 78 11 247 38

PIN/M12 COMP | 16 21 PIPE/UNLOAD COMP | 94 13 PLATE COMP | 16 52
PIN/OPEN 13 8 PIPE/WATER/HOUSING 48 56 26 9
PIN/PULLEY/RAKE 120 20 PISTON 94 2 42 5
121 18 245 2 43 13

121 45 253 2 75 47

122 18 | PISTON/095 246 2 75 53

123 23 PISTON/ROD/117 87 2 80 28

PIN/ROLLER 119 29 PLATE 5 18 120 8
PIN/ROLLER ASSY 119 28 16 17 121 8
PIN/SNAP 34 6 16 54 121 32
35 12 16 56 122 8

82 19 17 6 123 11

140 17 17 14 195 17

189 61 17 22 204 20




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE COMP | 207 44 PLATE, SWITCH 63 16 PLATE/FAN/2ND 216 2
207 46 63 20 | PLATE/FRONT 13 24

210 2 64 10 PLATE/FRONT COMP | 184 1

224 13 PLATE, THROWER 224 2 PLATE/FULCRUM/COVER 25 62

PLATE (I/16X70) 948 14 | PLATE, U/18X254 15 6 | PLATE/FULCRUM/LOWER [231 14
PLATE (1/18X70) 248 17 PLATE/ 1/46X85 15 8 PLATE/GUARD 204 43
PLATE (1/20X70) 248 16 PLATE/1ST/ADJUST 219 38 233 40
PLATE (L/12X56) 219 27 PLATE/1ST/REAR COMP | 183 38 PLATE/GUARD COMP | 185 5
PLATE (L/32X120) COMP |225 21 PLATE/ARM 97 21 233 25
PLATE (L/620X32) 218 928 9244 18 | PLATE/GUIDE 295 72
218 34 PLATE/ARM ASSY | 83 76 225 80

PLATE (L/640X29) 218 20 PLATE/ARM/CLUTC COMP | 29 4 PLATE/GUIDE COMP | 195 11
PLATE (U/30X56) 219 25 213 5 209 23
PLATE (Z/43X60) 228 19 PLATE/ARM/SENSOR 65 36 219 44
PLATE, 1ST/LOWER 219 42 244 30 | PLATE/GUIDE/LOWER 161 14
PLATE, BASE 229 63 PLATE/BASE 72 26 PLATE/GUIDE/SENSOR 229 148
PLATE, BOOT 102 23 PLATE/BASE ASSY | 33 16 PLATE/HINGE/5  COMP | 13 7
PLATE, CHANGE RUBBER | 155 7 PLATE/BASE/LH  COMP | 72 25 PLATE/HOLDER, RUBBER | 152 12
PLATE, COVER COMP | 299 59 | PLATE/BASE/RH  ASSY | 33 14 | PLATE/HOLDER/ADJUST |140 3
PLATE, GUIDE/NARROW | 102 49 | PLATE/BASE/RH  COMP | 72 87 | PLATE/HOLDER/REAR 210 13
PLATE, KNIFE/CENTER 118 5 PLATE/BEAT 225 11 PLATE/HOOK 36 49
PLATE, L/640X16 219 36 PLATE/BELT/REAR 233 8 48 15
PLATE, LOCK 13 42 PLATE/BLADE COMP | 192 5 PLATE/HST 30 15
PLATE, LOCK/LH 105 3 192 8 | PLATE/I, 13X40 65 922
107 3 | PLATE/BLAKE ASSY | 36 5 | PLATE/1/104X104 COMP | 926 3

108 3 | PLATE/BLIND/2  COMP | 25 43 | PLATE/1/10X74 183 58

PLATE, LOCK/RH 106 3 PLATE/BRACKET  COMP | 32 12 PLATE/1/16X105 248 12
109 3 PLATE/CENTER COMP | 184 11 PLATE/1/16X45 47 76

PLATE, METAL, 1ST 220 21 PLATE/CHANGE/A COMP | 33 24 PLATE/1/190X200 225 5
PLATE, SCREPAR 188 26 | PLATE/CHANGE/B COMP | 33 25 | PLATE/I/19X177 83 66
PLATE, SEAL 183 63 PLATE/CHANGE/C COMP | 33 27 PLATE/1/19X58 166 24
PLATE, SENSOR 64 15 PLATE/CONDENSER 48 33 PLATE/1/20X650 218 25
PLATE, SENSOR NUT 32 20 48 37 PLATE/T/20X70 161 26
63 4 | PLATE/CONDENSER COMP | 48 32 | PLATE/1/22X79 27 17

64 927 | PLATE/COVER 168 46 | PLATE/1/24X131 COMP |191 17

64 43 PLATE/COVER coMp | 62 11 PLATE/1/25X120 112 10

66 4 149 24 PLATE/1/25X142 COMP | 27 19

66 8 PLATE/COVER/ACH 97 24 PLATE/1/25X85 48 9

66 34 244 21 PLATE/1/28X32 188 39

PLATE, SEPARATOR 917 12 | PLATE/COVER/INNER 939 90 | PLATE/1/28X377 248 10
PLATE, SPRING 127 13 PLATE/COVER/LOWER 195 14 PLATE/1/30X105 248 11
161 19 PLATE/COVER/REA COMP | 231 12 PLATE/1/30X70 248 13

PLATE, STOPPER 166 25 PLATE/CYLINDER COMP | 188 33 PLATE/1/30X90 248 15
PLATE, SWITCH 54 4 PLATE/ELECTRIC 25 2 248 22
63 11 | PLATE/FAN 214 92 | PLATE/T/30X96 25 54

497



498

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/1/32X35 188 40 PLATE/M4 65 19 PLATE/SPRING/LH 127 6
PLATE/1/32X45 188 41 65 25 PLATE/SPRING/SENSOR | 128 15
PLATE/1/38X68 21 15 PLATE/METAL 222 13 PLATE/SPRING/TRANSFE | 161 18
PLATE/T/40X120 44 33 994 11 | PLATE/STAY 207 42
PLATE/1/47X1540 COMP | 225 41 PLATE/MOTOR 171 4 239 12
PLATE/1/62X225 33 33 PLATE/MOTOR COMP | 207 60 PLATE/STAY coMp | 12 16
PLATE/130X30 16 23 PLATE/NEUTRAL  ASSY | 36 7 PLATE/STAY/FUEL COMP | 231 26
PLATE/IN 25 81 PLATE/REAR/2ND COMP | 187 21 PLATE/STAY/MOTO COMP | 229 98
PLATE/IR/36X96 41 37 | PLATE/RELAY 62 26 | PLATE/STAY/NARROW 103 8

43 31 | PLATE/RETURN COMP | 183 40 | PLATE/STAY/ROD 56 26

PLATE/KNIFE/LH COMP | 118 2 PLATE/RH CoMP | 183 46 PLATE/STAY/SENSOR/GR | 225 31
PLATE/KNIFE/LOWER CO | 118 14 187 1 PLATE/STAYCOMP 198 32
PLATE/KNIFE/RH COMP | 118 11 234 7 PLATE/STOPPER 207 74
PLATE/L/10X30 36 33 PLATE/ROD 225 64 225 46
PLATE/L/120X27 204 50 | PLATE/RUBBER 186 13 299 99
PLATE/L/126X50 COMP | 146 1 PLATE/RUBBER/SUPPORT | 161 16 PLATE/SUPPLY/LOWER 149 46
PLATE/L/12X140 210 6 PLATE/SCRAPER 121 10 PLATE/SUPPORT 187 19
PLATE/L/138X68 COMP | 140 1 121 34 PLATE/SUPPORT/REAR 209 11
PLATE/L/183X13 218 17 122 10 | PLATE/SWITCH COMP | 36 19
PLATE/L/25X45 COMP | 198 30 | PLATE/SCRAPER  COMP |204 48 | PLATE/U/143X164 COMP | 225 53
PLATE/L/28X503 25 26 PLATE/SEAL 183 57 PLATE/U/158X127 COMP | 221 14
PLATE/L/29X56 219 26 PLATE/SEAL/FRON COMP | 25 34 PLATE/U/30X74 101 3
PLATE/L/317X33 184 29 PLATE/SEAL/LH 184 26 PLATE/U/38X340 82 8
PLATE/L/32X50 178 928 | PLATE/SEAL/LH COMP | 218 5 | PLATE/U/60X150 COMP | 135 8
PLATE/L/360X30 186 9 | PLATE/SEAL/RH  COMP | 218 8 | PLATE/U/63X85 COMP | 95 89
PLATE/L/38X66 20 33 PLATE/SEAL/SUBCHANGE | 25 41 PLATE/U/78X590 COMP | 72 53
PLATE/L/45X25  COMP | 231 24 PLATE/SENSOR 128 17 PLATE/U/92X406 COMP | 48 6
PLATE/L/60X45 183 67 207 82 PLATE/U/98X120 172 13
PLATE/L/650X22 COMP (219 49 PLATE/SENSOR COMP | 25 38 PLATE/V/114X25 225 82
PLATE/L/660X23 219 40 97 15 | PLATE/V/180X50 298 39
PLATE/L/660X62 219 46 190 3 PLATE/V/30X139 COMP | 225 6
PLATE/L/70X13 218 30 244 12 PLATE/VOLUME coMp | 23 14
PLATE/L/710X30 183 43 PLATE/SENSOR/HEAD 142 1 PLATE/WEIGHT/112 188 36
PLATE/L/75X47 197 9 | PLATE/SET COMP | 183 19 | PLATE/WEIGHT/159 188 42
PLATE/L/80X48 198 13 | PLATE/SET/BATTERY 49 5 | PLATE/Z/38X65 13 19
PLATE/LEVER/HST ASSY | 30 5 PLATE/SET/REAR 183 17 PLATE/Z/41X106 161 21
PLATE/LEVER/LOCK 140 6 PLATE/SHUTTER  COMP | 225 50 PLUG 5 14
PLATE/LH COMP | 183 49 PLATE/SIDE COMP | 13 29 16 48
PLATE/LH/COMBIN COMP | 178 30 PLATE/SIEVE 219 9 47 66
PLATE/LID COMP | 2925 43 | PLATE/SIEVE/LINK 219 12 47 80
PLATE/LINK 100 28 PLATE/SIFT/SUB 3 8 75 17
PLATE/LINK/RH  COMP | 219 11 PLATE/SPINDLE  COMP | 119 41 247 26
PLATE/LOCK COMP | 128 13 PLATE/SPIRAL/1 COMP | 183 21 247 41
931 17 | PLATE/SPIRAL/2 COMP | 183 28 253 13

PLATE/M4 65 6 | PLATE/SPRING/CENTER | 131 9 | PLUG, OIL FILLER 163 13




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLUG, OIL FILLER 169 17 PROTECTOR/340 80 23 PULLEY/SIEVE/FIXED/D | 170 7
199 25 160 1 PULLEY/SIEVE/SLIDE 170 6

PLUG, CAP/62X6 163 15 PROTECTOR/40 27 23 PULLEY/SYNCHRONIZER | 170 1
PLUG, DRAIN 89 6 | PROTECTOR/450 175 9 | PULLEY/TENSION 211 29
PLUG, DRAIN (1/4) 1 8 | PROTECTOR/55 50 10 | PULLEY/V/A151 COMP [121 15
163 12 | PROTECTOR/60 72 42 122 15

167 4 231 9 PULLEY/V/A151/CENTER | 121 39

169 14 PROTECTOR/6303/INNER | 217 2 PULLEY/V/A151/LH COM | 120 14

199 26 | PROTECTOR/74 24 10 123 17

296 52 25 6 | PULLEY/V2B120 83 45

PLUG, OIL 193 4 25 9 PULLEY/V2B130B104 83 27
200 11 50 9 PULLEY/V2C168C135 220 26

207 19 62 9 | PULLEY/V3B135 10 4

PLUG/DRAIN/DEFASSY 74 6 76 16 PULLEY/V3B154C124B12 | 202 12
PLUG/HOLDER/SPRING  |247 85 995 18 | PULLEY/V3B155 199 1
PLUG/M16 247 29 233 10 PULLEY/V7B216B135 202 5
PLUG/PF1/4 86 17 PROTECTOR/840 178 2 PULLEY/VA107 48 1
PLUG/SCREW/SEAL 19 7 PROTECTOR/EDGE/040 52 13 PULLEY/VB089 207 7
20 18 PULLEY, RAKE SMALL 120 19 PULLEY/VB104 83 32

21 7 121 17 | PULLEY/VB110 188 53

83 13 121 44 | PULLEY/VB140 208 6

92 2 122 17 PULLEY/VB150C142 83 36

92 3 123 22 PULLEY/VB205 COMP | 217 24

9247 18 | PULLEY, TENSION/70BS |201 25 | PULLEY/VC113 291 5

9247 19 | PULLEY,VC119 11 14 | PULLEY/VC136 200 1

247 33 PULLEY/A/BELT CONTRO | 214 12 PULLEY/VC139 226 16

247 47 PULLEY/B 214 16 PULLEY/VC146 193 8

247 82 PULLEY/ENGINE 10 1 PULLEY/VC208 COMP | 162 1

247 83 PULLEY/FT/60X54 170 46 PULLEY/V(C82 183 52

PLUG55 200 26 | PULLEY/FT/70 201 43 | PUMP/GEAR/8-5 ASSY | 84 1
POPPET/1. 4 86 13 PULLEY/FT070X020 201 34 PUMP/0IL 179 7
PRECLEANER ASSY | 76 1 207 55 PUSHPISTON/030 92 4
PRESSURE SPRING 231 21 PULLEY/FT070X028 83 54 R.B.B 207 28
PROTCTOR/REAR 188 58 83 64 | RACK COMP 1219 31
PROTECTOR, EDGE 48 7 | PULLEY/FT070X034 83 929 | RACK/GRAIN COMP [218 22
52 12 226 33 RADIATOR ASSY | 75 1

71 19 PULLEY/FT085X032 201 53 RADIO/USB/E16  ASSY | 45 29

183 3 PULLEY/FT095X030 11 3 RAIL, CHAIN/LH  COMP | 128 1

225 19 201 14 RATL/CHAIN 138 6

PROTECTOR, EDGE/120 95 13 | PULLEY/FT100X66 10 16 | RAIL/CHAIN COMP | 144 5
71 20 12 10 | RAIL/CHAIN/5 COMP | 204 1

PROTECTOR/125 25 7 PULLEY/FT131/VB080 202 21 RAIL/CHAIN/CENTER 132 1
229 107 PULLEY/FT60X23 48 25 RAIL/CHAIN/RH  COMP | 136 1

PROTECTOR/170 79 47 | PULLEY/FT80X030 216 16 | RAIL/CONCAVE/REAR 191 13
PROTECTOR/225 76 17 | PULLEY/FT80X64 201 5 | RAIL/FRONT COMP | 209 1

499



500

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RATL/REAR COMP | 209 10 RING, RETANING/EQ7 41 68 RING, SNAP/15 C 83 65
RECEIVER/DRYER ASSY | 47 77 43 12 110
REFLECTOR ASSY | 231 5 44 22 111 5

233 5 | RING, SNAP 152 27 111 12

REGISTER/AUGER MOTER | 62 40 158 19 119 35
REGISTER/BLOWER 250 11 RING, SNAP/10 C 32 15 126 12
REINFORCEMENT, ROCK 218 11 83 79 126 17
RELAY/4C+2B ASSY | 62 36 102 17 130 19
RELAY/4P ASSY | 46 10 229 131 134 11
RELAY/4P-2 ASSY | 46 8 | RING, SNAP/10 E 157 2 134 15
RELAY/5P ASSY | 46 9 RING, SNAP/12 C 114 6 145 7
61 3 114 8 146 4

61 4 114 17 149 4

61 5 115 6 149 32

61 6 115 19 164 13

61 7 115 27 166 16

61 8 116 6 166 19

61 9 116 8 170 47

62 30 116 12 171 10

62 31 117 6 183 55

62 32 117 8 184 9

62 33 117 17 184 20

62 34 149 36 201 19

RELAY/FLASHER  ASSY | 60 1 149 42 201 26
RELAY/TWIN 61 1 151 9 201 35
62 16 154 2 201 38

62 17 204 12 201 46

62 18 229 45 204 29

62 19 229 119 204 31

62 20 | RING, SNAP/12 E 228 11 206 5

62 21 RING, SNAP/14 C 163 10 207 56

62 22 167 26 208 17

62 23 168 23 212 5

RESERVETANK ASSY | 75 20 168 45 212 13
RESISTANCE 180 26 169 25 218 3
180 34 | RING, SNAP/15 C 11 8 220 15

RESTISTANCE/3. 0 179 43 13 35 221 28
179 51 13 40 226 24

RETAINER/HW090-6P 32 27 33 5 226 37
58 8 48 24 226 42

RETURNPAN/1ST ~ COMP | 219 33 48 26 RING, SNAP/16 C 226 11
RIM 249 5 83 25 RING, SNAP/17 C 4 6
RING 149 11 83 55 126 5
251 9 83 59 130 9

RING, RETANING/E07 41 13 83 63 134 3




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RING, SNAP/17 C 149 21 RING, SNAP/32 C 92 8 RING, SNAP/42 C 149 31
152 29 149 6 207 29

158 21 204 11 RING, SNAP/47 C 4 8

164 7 226 36 10 12

165 13 | RING, SNAP/35 C 2 6 11 6

166 12 83 24 20 24

168 37 119 32 119 3

168 39 126 15 163 3

193 22 130 6 166 32

200 21 130 18 167 33

201 4 134 14 169 23

201 8 141 8 169 38

201 57 145 6 193 17

211 9 151 6 193 25

220 17 164 3 193 30

221 30 183 54 201 16

223 4 201 3 202 23

228 16 201 45 204 18

229 6 204 28 220 8

229 15 204 37 220 23

229 56 211 32 221 12

229 87 220 10 221 21

229 117 221 23 222 12

RING, SNAP/18 C 8 11 226 23 226 26
RING, SNAP/20 C 10 19 226 43 227 3
11 4 RING, SNAP/37 C 139 15 228 10

12 8 209 6 229 58

12 13 RING, SNAP/4 E 44 36 RING, SNAP/52 C 8 9

144 9 | RING, SNAP/40 C 120 5 9 6

193 31 121 5 10 18

201 17 122 5 12 12

204 19 123 8 119 23

222 10 149 18 167 17

224 6 164 10 168 13

RING, SNAP/22 C 207 54 166 5 168 35
RING, SNAP/25 C 32 16 166 20 168 43
149 13 201 7 226 13

230 7 201 56 228 7

RING, SNAP/28 C 71 25 214 5 228 14
71 33 216 9 229 7

149 35 229 115 229 16

149 41 RING, SNAP/42 C 12 9 RING, SNAP/7 E 5 9

RING, SNAP/30 C 9 11 83 9 RING, SNAP/8 E 214 11
170 45 115 29 | RING, SNAP/R125 83 47

RING, SNAP/32 C 9 3 116 17 | RING, SNAP/R55 168 27

501



502

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RING, SNAP/R55 170 23 RIVET, BLIND/3. 2X8 183 61 ROD/OUTER 146 10
170 43 RIVET/6X16 248 2 ROD/PISTON COMP | 245 1

RING, SNAP/R60 71 27 248 4 ROD/PISTON/095 246 1
71 35 248 7 ROD/STEP COMP | 24 5

RING, SNAP/R62 5 3 248 9 | ROD/SUPPORT/R 146 14
8 6 ROCK/COVER/FRON COMP | 189 27 ROD/TENSION 83 41

19 5 ROCK/COVER/REAR COMP | 189 38 111 6

21 5 | ROD 141 28 126 10

163 16 146 15 130 14

199 12 215 3 145 9

199 43 225 10 149 44

202 4 ROD END/LX16 119 11 ROD/TENSION/08X1 134 6

253 6 ROD (LH/M27X123) COMP | 17 29 170 49

RING, SNAP/RS0 2 15 ROD, 16X103 119 8 ROD/TENSION/M8X60 83 80
83 920 | ROD, CHAIN TENSION 100 13 | ROD/UPPER 141 27

199 39 201 21 ROLLER RAISE-UP 152 21

RING, SNAP/R90 1 14 201 40 155 11
RING, SNAP/S40 2 14 201 49 158 10
7 4 201 59 | ROLLER, 70 126 11

RING, SNAP/S50 111 2 207 58 126 13
199 32 ROD, PACLING 87 5 134 10

209 2 ROD, PUSH 92 5 172 8

RING, SNAP/S55 83 21 ROD, TENSTON 21 14 ROLLER, CHAIN 204 9
RING, SNAP/S60 201 58 | ROD/10X165 201 10 | ROLLER, RAISE-UP 110 1
RING, SNAP/S65 126 7 | ROD/10X200 10 20 | ROLLER/070 130 16
134 9 204 33 134 12

RING, SNAP/S70 201 47 ROD/120 comMP | 171 15 ROLLER/100 204 26
RING, SNAP/S75 163 14 | ROD/A/M 250 22 | ROLLER/114 204 35
RING, SNAP/S80 83 48 ROD/ADJUST COMP | 30 28 ROLLER/145 20 23
RING/0/1014 247 79 36 40 | ROLLER/180 19 1
RING/0/F404/1015 247 7 ROD/BRAKE CcoMP | 36 12 ROLLER/19 229 40
RING/PRESSURE 253 14 ROD/BRAKE/SUB 36 45 ROLLER/45 119 33
RING/SNAP 252 2 ROD/CONNECTOR 218 15 ROLLER/CHAIN 139 13
252 3 ROD/COVER/LOCK/ COMP | 213 7 209 4

RING/SNAP/40 18 25 213 8 | ROLLER/EQUALIZER/A 20 3
RING/WEAR 245 4 ROD/HOLDER/5 COMP | 140 13 ROLLER/EQUALIZER/B 20 19
RIVET 39 25 ROD/M10X215/L 64 28 ROLLER/IDEL ASSY | 21 1
40 2 ROD/M10X600 CoMpP | 31 10 ROLLER/IDLE/175 21 4

40 5 | ROD/M10X80 64 30 | ROLLER/TENSION 149 39

40 10 64 46 | ROOF/YELLOW 39 1

44 24 ROD/M10X85/L 64 44 RROOF/ INNER 40 1

47 15 ROD/M27X123 comp | 17 27 RUBBER BAND 141 23

229 84 ROD/M27X711 17 31 RUBBER, 1ST 219 35

RIVET, BLIND ]2 3 | ROD/M8-M10X450 COMP | 30 20 | RUBBER, CUSHION 41 63
82 5 | ROD/MODE 250 15 158 14




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
RUBBER, CUSHTON 175 10 SCREW 191 9 SCREW, SP/M5X12 32 25
176 9 202 6 | SCREW, SP/M5X20 41 65
RUBBER, SEAL/5X5X860 | 229 32 229 66 43 38
RUBBER/1ST/REAR 219 39 2929 69 45 3
RUBBER/40X1045 105 16 250 24 68 8
106 16 250 35 | SCREW, SP/M6X16 33 36
107 16 | SCREW 4X08 210 7 182 17
108 16 218 18 231 20
109 16 218 26 | SCREW, SP/M6X25 37 29
RUBBER/BATTERY 49 7 218 32 44 49
RUBBER/CUSHION 48 8 219 41 SCREW, SP/M6X30 41 59
71 4 SCREW, FLAT/M6X20 229 143 SCREW, SP/M8X16 183 66
71 11 SCREW, FLAT/M8X20 138 7 SCREW, SP/M8X20 198 29
RUBBER/FRONT/LOWER 186 6 SCREW, ORIFICE/1. 2 86 24 SCREW, TAPPING 47 45
RUBBER/GUIDE/TRANSFE | 161 13 | SCREW, SEMS/M6X12 66 29 250 23
RUBBER/HUELFEED 72 18 SCREW, SEMS/M8X20 225 7 SCREW/22X154 102 18
RUBBER/PROTECTION 210 5 SCREW, SOCKET/M4X8 97 10 SCREW/3X12 58 10
RUBBER/SEAL/2 189 2 244 7 SCREW/3X8 32 22
RUBBER/SWITCH/E16 59 3 | SCREW, SOCKET/M5X12 74 93 | SCREW/4X12 32 93
RUBBER/WIRE/PROTECTO | 105 14 | SCREW, SOCKET/M5X45 | 9247 80 | SCREW/4X16 39 924
106 14 SCREW, SOCKET/M5X75 247 55 SCREW/4X25 58 9

107 14 SCREW, SOCKET/M6X12 97 8 SCREW/8X20 112

108 14 244 5 178

109 14 | SCREW, SOCKET/M8X20 97 34 178
RUBBUR 210 1 188 34 178 13
RUNNINGSHIFUTERHOOK 5 10 SCREW, SP/M4X10 65 35 SCREW/M03X20 54 5
S. W/07X12X02 41 34 244 29 63 10
41 56 SCREW, SP/M4X12 63 3 63 15
43 28 63 7 63 19
SCRAPER 204 49 64 14 SCREW/M03X8. 4 42 10
SCRAPER COMP | 204 42 65 30 SCREW/M04X12 37 19
SCRAPER COMP 120 29 66 20 44 39
121 27 66 33 | SCREW/M3X0. 5X8 66 17
121 54 SCREW, SP/M4X16 32 5 SCREW/M3XL20 56 2
122 27 32 21 | SCREW/M4X20 45 36
123 32 64 26 | SCREW/M5X10 47 19
SCRAPER/LH 120 22 64 42 SCREW/M5X16 47 33
121 47 65 5 | SCREW/M5X25 67 20
122 20 66 3 | SCREW/M6 39 24
138 15 66 7 44 18
SCRAPER/RH 121 20 SCREW, SP/M4X25 65 21 SCREW/M6X12 37 18
123 25 SCREW, SP/M4X30 65 18 39 2
SCREW 67 9 65 24 44 12
67 16 66 24 229 39
191 6 | SCREW, SP/M4X8 62 41 229 78

503



504

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SCREW/M6X12 229 105 SEAL, 0IL/DC12255 97 12 SEAL/10X90X5 189 10
229 108 244 9 | SEAL/12X08X610 222 2

SCREW/M6X16 59 6 SEAL, OIL/TC17357 168 16 SEAL/12X35 31 4
59 8 | SEAL, OIL/TC17408 168 14 | SEAL/15X15X60 186 3

SCREW/M6X35 41 388 | SEAL, OIL/TC20307 5 13 | SEAL/15X20X80 186 9
43 32 164 8 SEAL/17X547 COMP | 229 31

SCREW/M8X16 195 19 SEAL, OTL/TC20357 167 21 SEAL/210 222 5
SCREW/M8X25 218 12 200 23 SEAL/25X15X180 233 19
SCREW/SET 26 3 92926 65 | SEAL/25X25X475 204 8
SCREW/SP 58 2 SEAL, OIL/TC20408 165 11 SEAL/47 4 9
SCREW/SP+ 229 33 SEAL, 0IL/TC20428 83 10 SEAL/500 222 6
229 37 SEAL, OIL/TC20477 167 34 SEAL/BELT/REAR 233 7

SCREW/TAPPING 47 46 SEAL, 0IL/TC25407 4 7 SEAL/CAP/165 229 18
249 6 207 22 233 20

250 33 226 61 SEAL/DUST 229 81

250 39 SEAL, 0IL/TC25457 200 18 245 9

SCREW/TRUSS/M05X12 47 9 SEAL, 0IL/TC25458 8 8 246 9
SCREW/TRUSS/M05X20 43 16 83 5 SEAL/DUST/37X47X4 170 3
44 6 | SEAL, OIL/TC25478 193 16 | SEAL/ELECTRIC 25 3

SCREW/TRUSS/M08X30 41 26 193 26 SEAL/FRONT 218 27
43 9 220 11 SEAL/FRONT/A 218 33

SEAL 7 6 221 24 SEAL/HANDLE/OUTER 56 39
25 8 SEAL, OTL/TC30428 207 31 SEAL/1/33X90 218 31

35 3 | SEAL, OIL/TC30478 169 39 | SEAL/LEVER/SUB 25 40

214 13 226 28 | SEAL/LOWER 183 60

231 25 SEAL, 0IL/TC30508 2 4 SEAL/MOTOR/OPEN 232 25

232 17 SEAL, OTL/TC30528 226 15 SEAL/OIL 199 14

239 39 SEAL, 0IL/TC35558 2 11 SEAL/0IL/35X47X08 18 11

SEAL 03X08X400 221 37 168 29 18 15
SEAL 03X08X480 991 34 | SEAL, OIL/TC406512 199 38 20 4
SEAL 710X60 183 44 SEAL, 0IL/VC20356 119 31 SEAL/0IL/45X58X08 17 5
SEAL (12X163) 189 45 SEAL, 0IL/VC28405 119 20 SEAL/OIL/55X72X09 17 38
SEAL, 16/BL 23 16 SEAL/03X10X1750 25 31 18 3
924 920 | SEAL/03X10X280 95 65 | SEAL/OIL/UNITIGHTS 20 8

25 5 | SEAL/03X10X350 23 9 | SEAL/PANEL 25 35

25 60 228 18 33 34

SEAL, 2ND 218 19 SEAL/03X10X460 220 32 SEAL/RACK 218 24
SEAL, DUST 87 4 220 35 SEAL/REAR 218 16
94 4 | SEAL/03X10X630 94 19 | SEAL/REAR/2ND 219 51

SEAL, HOLDER/FRONT 190 8 | SEAL/03X10X850 95 920 | SEAL/SEPARATER/SIDE |184 98
SEAL, OIL 20 29 SEAL/05X10X240 183 62 SEAL/SEPARATOR 218 4
88 2 SEAL/05X15X530 38 4 SEAL/SIDE 25 52

163 5 SEAL/08X10X100 232 6 SEAL/SIDE/LH 184 25

SEAL, OTL/621618. 5 19 6 | SEAL/10X10X465 232 21 | SEAL/UPPER 183 59
21 6 | SEAL/10X10X700 186 4 | SEAT ASSY | 96 11




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SEAT/SILENT 174 3 SHAFT, JOINT 229 12 SHAFT/INPUT COMP | 168 24
SEATCUSHION 26 14 SHAFT, OUTPUT/2N 193 20 200 17
SENSOR 66 36 SHAFT, PITCHING 18 22 226 59
SENSOR, ANGLE 32 17 | SHAFT, RAISE UP/IST [220 16 296 62

63 1 9291 29 | SHAFT/INPUT/1 199 10

63 5 SHAFT, RAISE-UP 114 3 SHAFT/INPUT/2 199 15

66 1 115 3 SHAFT/INPUT/5 163 1

66 5 116 3 SHAFT/ JOINT COMP | 227 7

66 18 117 3 229 85

SENSOR, PICK-UP 65 26 | SHAFT, ROOT, CENTER 130 4 | SHAFT/LH 120 3
SENSOR, STRAW, 130 65 31 SHAFT, SPROCKET 114 18 121 3
SENSOR/0. 1A/GRAIN 66 28 115 23 122 3
66 29 116 13 123 6

SENSOR/ACCELERATION 64 3 117 18 SHAFT/LOCK 189 23
SENSOR/ACK 65 1 | SHAFT/1ST/RH 290 13 | SHAFT/LOWER 298 6
SENSOR/ANGLE ASSY | 65 28 221 26 SHAFT/LOWER COMP | 228 31
65 34 SHAFT/1ST/SIDE COMP | 220 SHAFT/LOWER/LH/5/] 167 13

244 28 SHAFT/2ND COMP | 221 SHAFT/LOWER/RH/5 167 18

SENSOR/ANGLE/110/L 64 41 | SHAFT/55X215 17 12 | SHAFT/MIDDLE  COMP | 229 8
SENSOR/ANGLE/12 ASSY | 66 11 17 21 | SHAFT/MIDDLE/ZOOM 299 34
SENSOR/ANGLE/180 66 39 SHAFT/ADJUST/FINAL 166 28 SHAFT/MOTOR 207 69
SENSOR/ANGLE/75 ASSY | 64 11 SHAFT/AUGER COMP | 224 1 SHAFT/OUTPUT 169 31
64 25 SHAFT/CHANGE COMP | 33 18 SHAFT/OUTPUT COMP | 207 25

65 4 | SHAFT/CLUTCH  ASSY | 27 15 | SHAFT/RAISE UP/CENTE [115 12

66 31 SHAFT/CONTROL ~ COMP | 36 29 SHAFT/REAR 208 13

SENSOR/BACK ASSY | 63 21 SHAFT/COUNTER ~ COMP 4 1 SHAFT/REAR COMP | 208 18
SENSOR/SPEED/GEAR 64 1 SHAFT/COUNTER/1 226 9 SHAFT/REAR/LH/SYNCHR | 168 10
66 21 SHAFT/COUNTER/OUT 226 19 SHAFT/REDUCTION COMP 6 1

SENSOR/STRAW/16 ASSY | 65 9 SHAFT/COUPLING/ COMP | 207 20 SHAFT/REVERSE ~ COMP | 83 6
65 11 | SHAFT/CRANK 167 29 | SHAFT/ROLLER/145 20 925

SENSOR/STRAW/L/165 65 14 217 5 SHAFT/ROOT/RH/5 166 6
SEPARATOR COMP | 218 1 SHAFT/CYLINDER/MAIN | 199 37 SHAFT/SCREW CoMP | 229 116
SHAFT 102 14 SHAFT/DIFF 9 1 SHAFT/SEPARATOR 217 1
953 15 | SHAFT/EJECTOR 9208 20 | SHAFT/SIDECLUTCH 5 1

SHAFT COMP 2 8 211 5 SHAFT/TABLE/HAND 57 14
SHAFT, COUNTER 202 2 SHAFT/EQUALIZER COMP | 20 5 SHAFT/TANK COMP | 227 1
SHAFT, ADJUST 166 13 SHAFT/FAN/2ND  COMP | 216 1 SHAFT/TRACKROLLER 19 2
SHAFT, ADJUSTING 141 3 SHAFT/FORWARD  COMP | 83 3 SHAFT/TRANSFER/LOWER | 149 16
SHAFT, DRIVE 2929 54 SHAFT/FRAME/REAR 164 5 SHAFT/TRANSFER/UPPER | 149 3
SHAFT, FAN 200 20 165 9 SHAFT/UPPER/LH/5 169 18
SHAFT, FEEDING 168 33 SHAFT/FRONT 208 7 SHAFT/UPPER/RH/5 169 19
SHAFT, HEAD/LH/UPPER | 151 4 SHAFT/GEAR/SPER/16 27 11 SHAFT/WHEEL/LH 7 2
SHAFT, INPUT 193 14 SHAFT/HEAD/LH 168 40 SHAFT/WHEEL/RH 7 3
SHAFT, JOINT 228 12 SHAFT/IDLE 21 2 SHAFT/WINDOW/SELECT |[215 1
9299 3 | SHAFT/INPUT 9 1 | SHAFT/WINNOWER COMP | 214 1

505



506

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SHAFT/Z00M/FRON COMP | 229 65 SOLENOID/TMS/B SET | 247 74 SPRING/CH130 205 4
SHAFT/Z0OOM/REAR COMP | 229 68 SOLENOID/TMS/G SET | 247 68 SPRING/HC/108 140 10
SHATER, OIL (20) 20 28 247 75 SPRING/HC012 247 65

9207 80 | SOLENOID/TMS/W SET |247 @7 | SPRING/HC012/2 247 72
296 14 | SOLENOID/TMV/09/B 247 43 | SPRING/HC012/3 247 36
226 27 247 84 | SPRING/HC014 41 30
SHEET/STEP/SUB 35 13 SPACER/GLASS 41 6 41 52
SHIM 9 9 41 58 43 24
209 26 41 72 102 19
299 592 | SPACER/GLASS/MO05 43 15 105 4
SHIM/0. 3 1 23 44 5 106 4
3 3 | SPACER/GLASS/MO08 41 36 107 4
229 76 43 30 108 4
SHIM/0. 5 123 4 SPACER/MOTOR 141 19 109 4
193 34 | SPACER/RAISEUP 115 10 | SPRING/HC029 247 98
217 41 SPEAKER ASSY | 45 34 SPRING/HC040 207 75
229 46 SPIRAL/2ND/UPPE COMP | 222 8 SPRING/HC049 234 4

229 75 SPIRAL/ZOOM COMP | 229 71 SPRING/HC052 127
SHIM/0. 9 189 55 SPRIMG GUIDE 189 46 SPRING/HC061 5 5
SHIM/02/DOOR 49 6 | SPRING 11 24 36 13
SHIM/1.0 14 14 31 8 SPRING/HC067 27 12
123 5 47 90 SPRING/HC080 155 9
193 33 86 14 | SPRING/HC100 152 17
204 22 159 4 | SPRING/HC105 205 7
209 27 201 39 | SPRING/HC117 146 8
211 11 229 93 | SPRING/HC120 205 3
SHIM/19X62X0. 3 166 26 250 38 SPRING/HC130 139 8
SHIM/30X55X01 19 8 251 11 SPRING/HC150 158 6
21 8 | SPRING (HC049) 131 4 211 38
SHIM/STAY/MOTOR 999 103 | SPRING (HCO75) 9210 15 | SPRING/HC157 209 19
SHUTTER (25), OIL 169 35 SPRING, CHAIN TENSION | 201 20 SPRING/HC55 210 10
SHUTTER, OIL 163 4 SPRING, CLUTCH RETURN | 99 2 225 75
SHUTTER, OIL (30) 168 28 SPRING, HYD CLUTCH 111 9 SPRING/HC80 146 12
SHUTTER/ATR COMP | 47 88 135 15 | SPRING/HE067 3¢ 11
SIEVE COMP [9219 20 | SPRING, LOCK 3 4 | SPRING/HE074 36 39
SIEVE/GRAIN/A 219 5 33 10 SPRING/HE080 83 81
SIEVE/GRAIN/B 219 6 SPRING, NARROW GUIDE | 102 42 145 8
SIM/30X132X01 1 22 103 5 149 43
SNAPPIN/A 180 13 SPRING, PRESS/22 37 8 SPRING/HE100 296 38
180 17 190 14 | SPRING/HE107 83 83
182 9 SPRING, PRESS/59 135 2 SPRING/HE110 36 4
182 30 | SPRING, ROD F. 126 8 207 57
SOCKET/12V ASSY | 56 40 130 13 SPRING/HE112 10 24
SOLENOID/DL/BL/2 SET | 247 39 134 4 201 48
SOLENOID/DL/G/2 SET {247 40 | SPRING, SHUTTER 189 49 201 60




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
SPRING/HE112 204 32 SPROCKET/18/SPLINE 151 8 STAY/COVER/LH  COMP | 178 16
SPRING/HE117 12 19 SPROCKET/19 120 15 STAY/COVER/REAR COMP | 233 38

29 11 121 40 STAY/DAMPER/FRONT 41 69

SPRING/HE145 100 11 123 18 | STAY/DAMPER/REA COMP | 41 70
SPRING/HE149 170 48 | SPROCKET/5 211 4 | STAY/DPFCOVER COMP | 80 26
SPRING/HE220 201 9 SPROCKET/6 208 22 STAY/FILTER/FUE COMP | 73 5
SPRING/HE370 100 12 SPROCKET/6,/REAR/LOWE | 149 7 STAY/FRONT/LH 175 15
SPRING/HE85 201 31 SPROCKET/8/ADJUST 139 1 STAY/FRONT/RH 176 13
SPRING/HE90 83 40 | SPROCKET/FEED/8 204 16 | STAY/FUSE COMP | 50 16
218 14 | SPROCKET/WHEEL/07/A 7 7 195 15

SPRING/HEAD/REAR 159 20 SPROCKET/WHEEL/07/B 7 11 STAY/HANDLE/C 57 7
SPRING/HT010 44 37 SPROKET/7T/17T 126 3 STAY/HARNESS/DP COMP | 80 30
SPRING/HT012 36 22 130 7 STAY/HOLDER 40 9
231 7 134 1 STAY/HOLDER/RH COMP | 135 9

SPRING/HT020 82 15 | STAND ASSY | g9 3 | STAY/HOOK ASSY [995 58
SPRING/HT024 197 15 STAY 39 21 STAY/HORN/COCK COMP | 177 4
SPRING/HT029 30 17 47 11 STAY/INTERCOOLE COMP | 77 10
SPRING/HT031 189 29 64 17 STAY/INTERCOOLER 77 9
189 30 226 44 STAY/KNIFE/CENTER/RH | 118 8

189 40 249 7 | STAY/LAMP CoMP | 177 1

206 3 STAY CoMP | 25 14 STAY/LEVER coMp | 33 6

SPRING/HT29 32 11 44 16 STAY/LH/LOWER  COMP | 175 12
SPRING/HT31 128 10 44 25 STAY/LH/UPPER  COMP | 175 8
995 60 | STAY, HEAD/LH/LOWER |151 12 | STAY/LIGHT/5  COMP |178 26

SPRING/MERGE/5 127 11 | STAY, JOINT 161 4 | STAY/LOCK COMP | 82 11
SPRING/PLATE/03 247 66 STAY, NARROW 102 35 225 56
247 73 STAY, NARROW CASE 102 36 STAY/MIRROR CcoMP | 37 6

SPRING/SUPPLY 146 19 STAY, PLATE/RH 136 5 STAY/MONITOR 69 6
SPRING/WAVE 253 7 STAY, TENSTON 170 55 STAY/MONITOR COMP | 56 4
SPRING1/HT026 97 14 | STAY/AIR CONDITIONER | 48 13 | STAY/MOTOR COMP | 83 69
244 11 STAY/AUGER coMp | 229 139 213 1

SPRING2/HT024 97 19 STAY/CAMERA 69 32 230 8
244 16 STAY/CAMERA/1 ~ COMP | 69 11 STAY/MOTOR/NARROW 102 27

SPROCKET 164 6 | STAY/CAMERA/2  COMP | @9 9 | STAY/MOTOR/SIEV COMP | 212 1
SPROCKET, 16 154 1 | STAY/CAMERA/AUGER 69 24 | STAY/MOTOR/WINDOW 9219 9
SPROCKET, 7, TENSTON 145 4 STAY/CASE/UPPER 152 5 STAY/OIL 180 18
SPROCKET, TENSION/18T | 152 25 STAY/CLEANER COMP | 76 20 STAY/OIL CoMP | 180 29
158 17 STAY/CONTROLLER 62 14 STAY/OILTANK 89 18

SPROCKET/13/LO0SE 149 33 | STAY/COOLER COMP | 77 13 | STAY/PIPE/FRONT COMP | 78 13
SPROCKET/14 111 3 | STAY/COVER COMP | 112 7 | STAY/PIPE/REAR COMP | 78 15
SPROCKET/14-15T 111 10 226 7 STAY/PRECLEANER COMP | 76 2
SPROCKET/17 157 1 STAY/COVER/BELT COMP | 233 30 STAY/PULLEY COMP | 233 27
SPROCKET/18 149 19 STAY/COVER/CHAIN/LOW | 233 33 STAY/RADIATOR  COMP | 83 43
211 921 | STAY/COVER/DPF/LH 80 5 | STAY/RADIATOR/R COMP | 75 30

SPROCKET/18/LOOSE 149 29 | STAY/COVER/FRON COMP | 233 24 | STAY/RADIO/E16 45 39

507



508

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
STAY/RELAY COMP | 62 1 STOPPER/BOOT 32 30 TANK, OIL 179 1
STAY/RH CcoMpP | 13 50 STOPPER/CABLE/3 11 25 TANK/DEF 74 2

206 8 STOPPER/GUIDE/REAR/L | 105 9 TANK/DEF ASSY | 74 1

STAY/RH/LOWER/5 COMP | 176 15 107 9 TANK/FUEL 79 1
STAY/SEAT 26 15 108 9 | TANK/OIL COMP | 89 1
STAY/SENSOR 64 35 STOPPER/GUIDE/REAR/R | 106 9 TANK/WASHER ASSY | 45 17
229 146 109 9 TAPPINGSCREW/M5X12 212 7

STAY/SENSOR COMP | 64 19 STOPPER/METAL 229 20 212 15
80 7 | STOPPER/TENSION 111 8 | TENSION, ADJUSTER/F6 | 139 7

209 14 | STRAINER 79 16 | TENSION, HEAD 155 5

212 30 STRAWCUTTER COMP | 185 10 TENSION, HEAD, LH 152 8

STAY/SENSOR/HEA COMP | 142 13 192 10 TENSTON, HEAD, RH 158 3
STAY/SHIFT 3 2 STRAW-RACK COMP | 219 22 211 37
STAY/STEP/SUB  ASSY | 35 1 STRIKER 42 2 TENSION/ARM/1-2 ASSY | 201 12
STAY/STOPPER ~ COMP | 996 46 | STRIKER/HATCH COMP | 44 30 | TENSION/IDLE COMP | 21 13
STAY/SYNCHRO CoMP | 170 34 SUPPORTER 229 141 THERMOSTAT ASSY | 250 34
STAY/TANK comp | 74 10 SWICTH, ROTARY/2 56 21 THRUSTBEARINGNEEDLE | 253 9
225 51 56 33 | TINE 150 4

STAY/TANK/RECEIVER 47 73 56 35 156 4
STAY/TENSION/HS COMP | 10 25 | SWITCH ASSY |251 15 | TJOINTT 180 29
STAY/TENSION/THRSHER | 12 1 SWITCH ASSY 63 17 181 3
STAY/TUBE COMP | 149 22 SWITCH, MICRO, 1B 63 13 181 16
STAY/UPPER COMP | 170 51 SWITCH, MICRO/1C 63 9 181 35
STAY/UPPER/RH 176 7 SWITCH, WIPER ASSY 45 27 181 438
STAY/VALVE 86 27 | SWITCH, ZooM 54 1 | TOOL/FUSE 46 5
STAY/WINKER/REAR/LH | 197 5 54 2 52 7
STAY/WIRE COMP | 219 48 SWITCH/0. 1A/BUTTUN 65 17 TOOTH, COMMUTATE/NO. 3 | 188 11
STEP/SUB COMP | 35 10 65 20 TOOTH, NO1 188 9
STEP/SUB/LOWER COMP | 24 1 65 23 | TOOTH,NO3 IN 188 13
STEP/SUB/MIDDLE COMP | 24 16 66 23 | TOOTH/CENTER 188 923
STOPPER, ARM 36 34 SWITCH/ALTERNATE/G 56 30 TOOTH/CYLINDER/20X52 | 188 20
231 15 SWITCH/COMBINATION 56 10 TOOTH/INNER/6 188 44

233 31 SWITCH/DOOR ASSY | 45 47 TOOTH/NO. 5/51X68 188 43

STOPPER, PISTON 87 3 | SWITCH/EMERGENC ASSY | 66 27 | TOOTH/NO3/7X59 188 15
94 3 | SWITCH/HANDLE/CAB 56 37 | TOOTH/NO4/7X64 188 19

STOPPER/BELT coMp | 12 14 SWITCH/MICRO/1C ASSY | 64 7 TOOTH/N0O5/7X68 188 22
206 9 SWITCH/MOMENTARY/0/S | 56 29 TOOTH/NO7/5X46 188 17

206 13 SWITCH/PRESSURE 47 59 TRIM/150 50 12

9296 30 | SWITCH/PUSH ASSY | 65 39 | TRIM/180 74 12

STOPPER/BELT/A COMP | 83 85 | SWITCH/TOGGLE ASSY| 56 31 | TRIM/50 231 11
STOPPER/BELT/AUGER 226 48 TABLE/HAND COMP | 57 12 TUBE 102 20
STOPPER/BELT/B  COMP | 83 88 TAIN 153 4 TUBE, LIQUID 250 5
STOPPER/BELT/C COMP | 83 90 211 27 TUBE, REAR FRAME 165 21
STOPPER/BELT/REAP 11 12 TANK 45 19 TUBE, ROOT/CENTER 130 1
STOPPER/BELT/REAR 206 10 | TANK COMP | 295 1 | TUBE, VINYL 950 43




509

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
TUBE/015 12 20 VALVE/P/292 SET |247 61 WASHER 188 46
TUBE/04X07X122 226 40 VALVE/P/AT ASSY | 86 1 188 47
TUBE/04X07X20 11 26 VALVE/PFV/20 ASSY | 247 49 188 48

226 39 VALVE/PRV/B/3  ASSY | 247 21 188 49

TUBE/135 172 15 | VALVE/REDUCE/26 SET |247 11 188 50
TUBE/1933 COMP | 226 50 VALVE/RELIEF/07 ASSY | 247 8 188 51
TUBE/62 207 47 VALVE/SOLENOID/001 247 70 192 4
TUBE/812 15 2 VALVE/SOLENOID/003 247 63 199 6
TUBE/AUGER COMP | 224 8 VALVE/THROTTLECHECK 86 12 201 18
TUBE/CENTER/RH COMP | 116 1 VALVE/WATER/LLCASSY 74 21 201 36
TUBE/CHAIN/DRIV COMP | 207 27 WARM 141 6 207 35
TUBE/COMBINE CoMP | 173 1 WASH/15X30 126 16 210 17
TUBE/FRONT COMP | 229 72 WASH/20X50 126 1 211 35
TUBE/GEAR/RH COMP | 167 12 WASHER 16 31 215 2
TUBE/HEAD/LH COMP | 151 1 25 71 295 55
TUBE/LIFT/UPPER COMP | 13 44 41 41 229 44
TUBE/LOWER COMP | 228 28 43 36 229 118
TUBE/MIDDLE/Z00 COMP | 229 36 44 14 250 30
TUBE/RAISE UP/CENTER | 115 1 44 32 251 7
TUBE/RAISEUP/LH COMP | 114 1 45 6 251 8
TUBE/RAISEUP/RH COMP | 117 1 45 9 253 11
TUBE/REAR COMP | 229 27 47 7 253 16
TUBE/REAR/SYNCHRO 168 5 48 23 WASHER (13X34X05) 83 29
TUBE/UNLOAD/T  COMP | 222 1 57 18 170 11
TUBE/UPPER/CENTER 169 4 67 8 188 55
TUBE/UPPER/LH  COMP | 169 1 67 15 200 4
TUBE/UPPER/RH  COMP | 169 7 102 6 202 24
TURNBUCKLE/M10X70 64 33 102 57 208 9
64 49 119 5 217 21

VALVE 47 79 120 18 217 31
76 10 121 16 220 28

VALVE, WATER 47 43 121 43 221 7
VALVE, EXPANTION 250 4 122 16 227 4
VALVE/261 ASSY | 247 20 123 21 WASHER, 14X38X04 199 20
VALVE/292/1 SET | 9247 1 128 11 | WASHER, BINDING SHAFT 101 10
VALVE/292/2 SET |247 34 144 8 102 53
VALVE/292/2/SUB SET |247 35 152 22 120 21
VALVE/BCA/001  SET |247 71 158 11 121 19
VALVE/BDA/003  SET |247 64 161 9 121 46
VALVE/CHECK/PILOT/00 | 947 77 162 2 122 19
VALVE/CHOKE SET 87 6 178 5 123 24
VALVE/FLOW PRIORITY/ | 247 3 178 8 140 7
VALVE/HALOGEN/12V55W | 45 45 178 11 152 23
67 2 178 15 155 13

VALVE/P/292 ASSY | 86 9 178 25 158 12




510

Alpabetical Index 3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, BINDING SHAFT | 175 6 WASHER, PL/M10 197 20 WASHER, PL/M14 30 18
176 5 202 19 33 4
225 8 212 21 36 9
225 65 213 10 83 58
225 78 214 10 83 62
WASHER, FOLLOWER 11 15 215 4 94 8
226 18 216 17 94 11
WASHER, GUIDE RUBBER |105 17 225 63 100 21
106 17 228 37 100 24
107 17 229 130 130 11
108 17 234 5 145 2
109 17 | WASHER, PL/M12 11 20 201 37
WASHER, PL/M10 10 22 13 18 204 30
12 4 16 6 205 5
14 2 16 10 206
26 19 16 15 207 53
27 13 16 20 213 12
30 31 18 21 WASHER, PL/M16 10 13
32 14 30 35 11 10
33 21 37 9 19 13
36 27 48 2 27 9
36 37 64 23 100 3
45 49 64 39 119
71 3 71 7 119 18
71 10 71 14 141 9
7117 83 33 146 11
71 22 140 15 210 11
78 7 141 30 225 68
82 16 146 16 229 86
83 78 152 19 | WASHER, PL/M20 10 6
100 29 158 8 WASHER, PL/M5 74 25
102 37 188 31 | WASHER, PL/M6 24 6
102 50 189 20 29 8
127 3 190 15 41 39
131 2 201 28 41 60
131 5 205 8 41 74
135 3 211 40 43 33
139 4 225 76 45 23
141 12 227 8 62 38
142 4 228 25 100 26
142 11 229 82 114 13
144 11 230 10 117 13
173 5 WASHER, PL/M14 11 7 189 13
189 33 16 38 212 27
189 41 30 12 | WASHER, PL/M8 1 6




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, PL/M8 3 12 WASHER, ROLLER 202 8 WASHER, SP/M12 13 17
11 21 WASHER, RUBBER 110 4 13 23
15 12 152 15 16 5
24 14 158 15 16 9
33 28 | WASHER, SP/M10 10 3 16 14
34 5 12 5 16 19
36 15 13 32 16 33
36 17 14 3 16 36
36 23 14 12 18 20
36 43 17 8 20 38
36 46 17 16 48 3
36 50 17 24 71 6
37 24 17 34 71 13
41 23 17 48 71 28
41 46 31 15 71 36
43 7 33 22 83 30
57 9 36 28 83 34
64 29 36 38 138
64 45 78 6 162
69 13 83 38 165
73 8 88 7 165 8
74 20 119 43 170 12
83 67 120 12 188 30
97 32 121 13 188 56
102 41 121 37 189 19
102 43 122 13 193 12
103 3 123 15 199 30
103 6 139 5 200 5
121 61 139 18 201 29
170 32 167 10 202 25
170 38 173 4 208 10
185 26 189 34 208 23
189 47 189 42 214 21
189 60 202 20 217 20
189 63 212 22 217 30
195 21 216 18 220 29
197 17 217 9 221 8
200 14 223 10 2217 5
208 3 225 62 227 9
212 18 228 36 228 5
212 25 WASHER, SP/M12 1 16 228 26
216 13 7 9 228 30
217 36 13 229 29
231 22 13 3 230 11
248 19 13 11 | WASHER, SP/M14 13 28

511



512

Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER, SP/M14 16 27 WASHER, SP/M6 244 23 WASHER, WIRE TENSION |121 65
16 30 244 27 168 9

16 39 WASHER, SP/M8 1 7 181 20

17 40 3 11 183 32

199 19 15 10 | WASHER/04X12X01 37 20

WASHER, SP/M16 10 14 17 44 WASHER/04X14X01 37 21
11 11 27 20 WASHER/05X18X01 44 7

19 11 30 26 | WASHER/06X10X01 102 26

20 13 41 11 | WASHER/06X15X01 39 3

20 21 41 16 39 16

20 34 41 24 39 22

119 17 41 47 44 13

119 38 41 78 44 19

199 4 43 8 | WASHER/06X16X02 68 92

WASHER, SP/M20 10 7 43 920 | WASHER/07X10X01 247 59
21 11 44 28 WASHER/07X16X02 25 44

202 9 48 17 65 2

WASHER, SP/M24 7 18 49 14 WASHER/07X18X01 41 32
WASHER, SP/M4 66 25 57 10 41 54
97 11 73 7 43 26

244 8 74 19 WASHER/07X20X01 39 4

WASHER, SP/M5 43 17 83 51 39 17
44 8 87 9 39 23

74 24 93 10 44 15

102 29 93 18 44 20

171 6 97 33 WASHER/09X14X02 30 25

212 8 170 30 WASHER/09X17X02 69 14

212 16 170 36 | WASHER/09X18 31 6

229 102 185 27 170 19

WASHER, SP/M6 24 7 188 35 170 27
41 40 195 20 WASHER/09X18X03 135 7

41 75 200 15 146 20

43 34 207 49 WASHER/09X22X02 41 12

45 22 207 64 | WASHER/09X30X02 178 4

62 29 217 35 178 7

62 39 221 4 178 14

97 9 224 4 WASHER/09X36X03 41 22

97 23 230 4 41 45

97 26 247 50 43 5

97 30 248 20 | WASHER/11X22X1 30 30

188 4 WASHER, SUPPORTER 229 140 WASHER/11X24X3 14 8

188 8 WASHER, TENSTON 159 7 84 2

189 12 219 18 120 11

9244 6 | WASHER, TOOTH/MS 42 4 121 12

244 20 | WASHER, WHEEL 21 10 121 36




Alpabetical Index

3401-097-100-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/11X24X3 122 12 WASHER/6X14X3 236 10
123 14 WASHER/6X25X2. 3 207 11
WASHER/11X26X2 217 10 WASHER/H-12 5 16
WASHER/11X30X3 204 14 WASHER/LOCK/M05 45 40
WASHER/11X34X05 119 24 | WASHER/MO5 45 49
WASHER/12X26X5 10 21 WASHER/PLATE 252 4
30 36 252 5
WASHER/13 189 51 252 6
WASHER/13X18X02 41 31 WASHER/REDUCTION 6 4
41 53 | WASHER/THRUST 4 5
43 25 253 10
WASHER/13X26X05 13 12 WASHER/TRACKROLLER 20 12
WASHER/13X32X3 193 11 WASHERSEAL/HW 32 28
214 20 | WEARRING 246 4
WASHER/13X50X3 199 29 WEIGHT/KNIFE 167 43
WASHER/15X23X01 146 5 WEIGHT/SEPARATE COMP | 217 32
WASHER/15X24 185 21 WEIGHT/SEPARATOR/A 217 25
WASHER/15X30X01 184 6 WEIGHT/SEPARATOR/B 217 33
184 17 | WHEEL, STAR, RAKE 120 9
WASHER/16X30X03 172 10 121 9
WASHER/16X30X1 119 37 121 33
WASHER/16X50X03 229 88 122 9
WASHER/17X33X3 200 2 123 12
WASHER/17X36X01 43 10 WING 188 6
WASHER/17X36X3 83 26 | WING, PLATE 142 10
WASHER/19X26X02 37 10 WIRE/02X350 82 18
WASHER/1H-10 207 36 WIRE/050 149 14
WASHER/20 119 30 | YJOINTT 180 9
WASHER/20X35X01 217 6
WASHER/21X32X03 193 9
WASHER/24X9X3. 2 15 7
102 40
103 4
155 12
191 4
211 34
WASHER/25X40X03 199 3
202 13
WASHER/25X42X2 170 10
WASHER/25X50X6 717
WASHER/26X35X02 32 13
WASHER/28X40X02 71 26
71 34
WASHER/29X46X03 139 3
WASHER/30X50X04 9 10

513




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /CMYK
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments true
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /CreateJDFFile false
  /Description <<

    /BGR <>
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000410064006f006200650020005000440046002065876863900275284e8e9ad88d2891cf76845370524d53705237300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef69069752865bc9ad854c18cea76845370524d5370523786557406300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /CZE <>
    /DAN <>
    /DEU <>
    /ESP <>
    /ETI <>
    /FRA <>
    /GRE <>

    /HRV (Za stvaranje Adobe PDF dokumenata najpogodnijih za visokokvalitetni ispis prije tiskanja koristite ove postavke.  Stvoreni PDF dokumenti mogu se otvoriti Acrobat i Adobe Reader 5.0 i kasnijim verzijama.)
    /HUN <>
    /ITA <>
    /JPN <FEFF9ad854c18cea306a30d730ea30d730ec30b951fa529b7528002000410064006f0062006500200050004400460020658766f8306e4f5c6210306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103055308c305f0020005000440046002030d530a130a430eb306f3001004100630072006f0062006100740020304a30883073002000410064006f00620065002000520065006100640065007200200035002e003000204ee5964d3067958b304f30533068304c3067304d307e305930023053306e8a2d5b9a306b306f30d530a930f330c8306e57cb30818fbc307f304c5fc59808306730593002>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020ace0d488c9c80020c2dcd5d80020c778c1c4c5d00020ac00c7a50020c801d569d55c002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /LTH <>
    /LVI <>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken die zijn geoptimaliseerd voor prepress-afdrukken van hoge kwaliteit. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /POL <>
    /PTB <>
    /RUM <>
    /RUS <>
    /SKY <>
    /SLV <>
    /SUO <>
    /SVE <>
    /TUR <>
    /UKR <>
    /ENU (Use these settings to create Adobe PDF documents best suited for high-quality prepress printing.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /ConvertToCMYK
      /DestinationProfileName ()
      /DestinationProfileSelector /DocumentCMYK
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure false
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles false
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /DocumentCMYK
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /UseDocumentProfile
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


